
- 1 - 

                 
 

 
 

Statement of Qualifications 
SOQ-4728-19-DH 

 
2020 Persigo WWTP Master Plan Development Project 

 
RESPONSES DUE: 

 December 6, 2019 Prior to 3:30 p.m. 
 

Accepting Electronic Responses Only 
Responses Only Submitted Through the Rocky Mountain E-Purchasing System 

https://www.rockymountainbidsystem.com/default.asp 
(Purchasing Representative does not have access or control of the vendor side of RMEPS. If 

website or other problems arise during response submission, vendor MUST contact RMEPS to 
resolve issue prior to the response deadline. 800-835-4603) 

 
 

PURCHASING REPRESENTATIVE: 
Duane Hoff Jr. 
Senior Buyer 

duaneh@gjcity.org 
970-244-1545 

 
 
 
 
 
 

This solicitation has been developed specifically for a Statement of Qualifications intended to 
solicit competitive responses for this solicitation, and may not be the same as previous City of 
Grand Junction solicitations.  All offerors are urged to thoroughly review this solicitation prior to 
submitting. Submittal by HARD COPY, FAX, OR E-MAIL IS NOT ACCEPTABLE for this 
solicitation. 
 
 
 
 



- 2 - 

               
ADMINISTRATIVE INFORMATION & CONDITIONS FOR SUBMITTAL 

 
Issuing Office:  This Statement of Qualifications (SOQ) is issued by the City of Grand Junction, 
in conjunction with Mesa County, on behalf of the Persigo Wastewater Treatment Plant (WWTP).  
All contact regarding this SOQ is directed to: 
 

SOQ Questions: 
 Duane Hoff Jr. 
 duaneh@gjcity.org   
 
The City would like to remind all Contractors, Sub-Contractors, Vendors, Suppliers, 
Manufacturers, Service Providers, etc. that (with the exception of Pre-Bid or Site Visit Meetings) 
all questions, inquiries, comments, or communication pertaining to any formal solicitation (whether 
process, specifications, scope, etc.) must be directed (in writing) to the Purchasing Agent 
assigned to the project, or Purchasing Division.  Direct communication with the City assigned 
Project Managers/Engineers is not appropriate for public procurement, and may result in 
disqualification. 
 
Purpose:  The City of Grand Junction, in conjunction with Mesa County, is requesting 
qualifications from interested engineering firms capable of performing the planning study 
described in the proposed scope of work for the 2020 Persigo WWTP Master Plan Development 
Project.  
 
Non-Mandatory Pre-Proposal/Site Visit Meeting:  Prospective Offerors are encouraged to 
attend a non-mandatory pre-proposal/site visit meeting on November 25, 2019 at 2:00 pm.  
Meeting location shall be in the Persigo Wastewater Treatment Plant Conference Room, located 
at 2145 River Road, Grand Junction, CO.  The purpose of this visit will be to inspect and to clarify 
the contents of this Request for Proposals (RFP). 
 
The Owner:  The Owner is the City of Grand Junction and is referred to throughout this 
Solicitation.  The term Owner means the Owner or his authorized representative. 
 
Compliance:  All participating Offerors shall agree to comply with all conditions, requirements, 
and instructions of this SOQ as stated or implied herein.  Should the Owner omit anything from 
this packet which is necessary to the clear understanding of the requirements, or should it appear 
that various instructions are in conflict, the Offerors shall secure instructions from the Purchasing 
Division prior to the date and time of the submittal deadline shown in this SOQ. 

 
Submission:  Please refer to section titled “Administrative Requirements and Instructions” for 
what is to be included. Each proposal shall be submitted in electronic format only, and only 
through the Rocky Mountain E-Purchasing website 
(https://www.rockymountainbidsystem.com/default.asp).  This site offers both “free” and 
“paying” registration options that allow for full access of the Owner’s documents and for electronic 
submission of proposals. (Note: “free” registration may take up to 24 hours to process. Please 
Plan accordingly.) Please view our “Electronic Vendor Registration Guide” at 
http://www.gjcity.org/BidOpenings.aspx for details. For proper comparison and evaluation, the 
City requests that proposals be formatted as directed in section titled “Administrative 
Requirements and Instructions”.  Submittals received that fail to follow this format may be ruled 
non-responsive.  (Purchasing Representative does not have access or control of the vendor side 



- 3 - 

of RMEPS. If website or other problems arise during response submission, vendor MUST contact 
RMEPS to resolve issue prior to the response deadline. 800-835-4603).    

  
Certification Regarding Debarment, Suspension, Ineligibility And Voluntary Exclusion:  
The bidder/offeror certifies, by submission of this proposal or acceptance of this contract, that 
neither it nor its principals is presently debarred, suspended, proposed for debarment, declared 
ineligible, or voluntarily excluded from participation in this transaction by any Federal department 
or agency. It further agrees by submitting this proposal that it will include this clause without 
modification in all lower tier transactions, solicitations, proposals, contracts, and subcontracts. 
Where the bidder/offeror or any lower tier participant is unable to certify to this statement, it shall 
attach an explanation to this solicitation/proposal. 
 
Altering Submittals:  Any alterations made prior to opening date and time must be initialed by 
the signer of the submittal, guaranteeing authenticity. Submittals cannot be altered or amended 
after submission deadline. 
 
Withdrawal of Submittal:  A submittal must be firm and valid for award and may not be withdrawn 
or canceled by the Offeror prior to the sixty-first (61st) day following the submittal deadline date 
and only prior to award.  The Offeror so agrees upon their submittal.  After award this statement 
is not applicable. 
 
Acceptance of Submittal Content:  The contents of the submittal of the successful Offeror shall 
become contractual obligations if acquisition action ensues.  Failure of the successful Offeror to 
accept these obligations in a contract shall result in cancellation of the award and such vendor 
shall be removed from future solicitations. 
 
Exclusion:  No oral, telegraphic, or telephonic submittals shall be considered. 

 
Addenda: All Questions shall be submitted in writing to the appropriate person as shown in 
Section 1.1.  Any interpretations, corrections and changes to this SOQ or extensions to the 
opening/receipt date shall be made by a written Addendum to the SOQ by the City Purchasing 
Division.  Sole authority to authorize addenda shall be vested in the City of Grand Junction 
Purchasing Representative. Addenda will be issued electronically through the City’s website at 
www.gjcity.org by selecting the Bids link.  Offerors shall acknowledge receipt of all addenda in 
their submittal.   

 
Exceptions and Substitutions:  All submittals meeting the intent of this SOQ shall be considered 
for award. Offerors taking exception to the specifications/scope of work/scope of services shall do 
so at their own risk. The Owner reserves the right to accept or reject any or all substitutions or 
alternatives.  When offering substitutions and/or alternatives, Offeror must state these exceptions 
in the section pertaining to that area.  Exception/substitution, if accepted, must meet or exceed 
the stated intent and/or specifications/scope of work/scope of services.  The absence of such a 
list shall indicate that the Offeror has not taken exceptions, and if awarded a contract, shall hold 
the Offeror responsible to perform in strict accordance with the specifications/scope of work/scope 
of services contained herein. 
 
Confidential Material:  All materials submitted in response to this SOQ shall ultimately become 
public record and shall be subject to inspection after contract award.  “Proprietary or Confidential 
Information” is defined as any information that is not generally known to competitors and which 
provides a competitive advantage.  Unrestricted disclosure of proprietary information places it in the 
public domain.  Only submittal information clearly identified with the words “Confidential 



- 4 - 

Disclosure” shall establish a confidential, proprietary relationship.  Any material to be treated as 
confidential or proprietary in nature must include a justification for the request.  The request shall 
be reviewed and either approved or denied by the Purchasing Manager.  If denied, the proposer 
shall have the opportunity to withdraw its entire submittal, or to remove the confidential or 
proprietary restrictions.  Neither cost nor pricing information nor the total proposal shall be 
considered confidential or proprietary. 

 
Response Material Ownership:  All submittals become the property of the Owner upon receipt 
and shall only be returned to the Offeror at the Owner’s option. Selection or rejection of the 
submittal shall not affect this right.  The Owner shall have the right to use all ideas or adaptations 
of the ideas contained in any submittal received in response to this SOQ, subject to limitations 
outlined in the section 1.9 entitled “Confidential Material”. Disqualification of a submittal does not 
eliminate this right. 

 
Minimal Standards for Responsible Prospective Offerors:  A prospective Offeror must 
affirmably demonstrate their responsibility.  A prospective Offeror must meet the following 
requirements: 
 

 Have adequate financial resources, or the ability to obtain such resources as required. 
 Be able to comply with the required or proposed completion schedule. 
 Have a satisfactory record of performance. 
 Have a satisfactory record of integrity and ethics. 
 Be otherwise qualified and eligible to receive an award and enter into a contract with  

the Owner. 
 

Open Records:  Submittals shall be received and publicly acknowledged at the location, date, 
and time stated herein.  Offerors, their representatives and interested persons may be present.  
Submittals shall be received and acknowledged only so as to avoid disclosure of process.  
However, all submittals shall be open for public inspection after the contract is awarded.  Trade 
secrets and confidential information contained in the submittal so identified by Offeror as such 
shall be treated as confidential by the Owner to the extent allowable in the Open Records Act. 
 

SOLICITATION TERMS AND CONDITIONS 
 

Acceptance of SOQ Terms:  An Offeror’s submittal in response to this SOQ shall constitute a 
binding offer.  Acknowledgment of this condition shall be indicated on the Letter of Interest or 
Cover Letter by the autographic signature of the Offeror or an officer of the Offeror legally 
authorized to execute contractual obligations.  A submission in response to the SOQ 
acknowledges acceptance by the Offeror of all terms and conditions including compensation, as 
set forth herein. An Offeror shall identify clearly and thoroughly any variations between its 
submittal and the Owner’s SOQ requirements. Failure to do so shall be deemed a waiver of any 
rights to subsequently modify the terms of performance, except as outlined or specified in the 
SOQ. 
 
Execution, Correlation, Intent, and Interpretations:  Owner will provide the contract.  By 
executing the contract, the Offeror represents that he/she has familiarized himself/herself with the 
local conditions under which the Work/Services is to be performed, and correlated his/her 
observations with the requirements of the Contract Documents.  The Contract Documents are 
complementary, and what is required by any one, shall be as binding as if required by all.  The 
intention of the documents is to include all labor, materials, equipment and other items necessary 



- 5 - 

for the proper execution and completion of the scope of work/scope of services as defined in the 
technical specifications and/or drawings contained herein.  All drawings, specifications, and 
scopes copies furnished by the Owner are, and shall remain, Owner property.  They are not to be 
used on any other project, and with the exception of one contract set for each party to the contract, 
are to be returned to the owner on request at the completion of the work/services. 
 
Permits, Fees, & Notices:  The Offeror shall secure and pay for all permits, governmental fees 
and licenses necessary for the proper execution and completion of the services.  The Offeror shall 
give all notices and comply with all laws, ordinances, rules, regulations and orders of any public 
authority bearing on the performance of the services.  If the Offeror observes that any of the 
Contract Documents are at variance in any respect, he shall promptly notify the Owner in writing, 
and any necessary changes shall be adjusted by approximate modification.  If the Offeror 
performs any services knowing it to be contrary to such laws, ordinances, rules and regulations, 
and without such notice to the Owner, he shall assume full responsibility and shall bear all costs 
attributable. 
 
Responsibility for those Performing the Services:  The Offeror shall be responsible to the 
Owner for the acts and omissions of all his employees and all other persons performing any of 
the work/services under a contract with the Offeror. 
 
Changes in the Services:  The Owner, without invalidating the contract, may order changes in 
the services within the general scope of the contract consisting of additions, deletions or other 
revisions.  All such changes in the services shall be authorized by Change Order/Amendment and 
shall be executed under the applicable conditions of the contract documents.  A Change 
Order/Amendment is a written order to the Offeror signed by the Owner issued after the execution 
of the contract, authorizing a change in the services or an adjustment in the contract sum or the 
contract time. 
 
Minor Changes in the Services:  The Owner shall have authority to order minor changes in the 
services not involving an adjustment in the contract sum or an extension of the contract time and 
not inconsistent with the intent of the contract documents. 
 
Uncovering & Correction of Services:  The Offeror shall promptly correct all services found by 
the Owner as defective or as failing to conform to the contract documents.  The Offeror shall bear 
all costs of correcting such rejected services, including the cost of the Owner’s additional services 
thereby made necessary.  The Owner shall give such notice promptly after discover of non-
conforming services.  All such non-conforming services under the above paragraphs shall be 
corrected to comply with the contract documents without cost to the Owner. 
 
Amendment:  No oral statement of any person shall modify or otherwise change, or affect the 
terms, conditions or specifications stated in the resulting contract.  All amendments to the contract 
shall be made in writing by the Owner Purchasing Division. 
 
Assignment:  The Offeror shall not sell, assign, transfer or convey any contract resulting from 
this SOQ, in whole or in part, without the prior written approval from the Owner. 
 
Compliance with Laws:  Submittals must comply with all Federal, State, County and local laws 
governing or covering this type of service and the fulfillment of all ADA (Americans with Disabilities 
Act) requirements. 
 



- 6 - 

Confidentiality:  All information disclosed by the Owner to the Offeror for the purpose of the 
services to be done or information that comes to the attention of the Offeror during the course of 
performing such services is to be kept strictly confidential. 
 
Conflict of Interest:  No public official and/or Owner employee shall have interest in any contract 
resulting from this SOQ. 
 
Contract:  This Statement of Qualifications, submitted documents, and any negotiations, when 
properly accepted by the Owner, shall constitute a contract equally binding between the Owner 
and Offeror.  The contract represents the entire and integrated agreement between the parties 
hereto and supersedes all prior negotiations, representations, or agreements, either written or 
oral, including the submittall documents. The contract may be amended or modified with Change 
Orders, Field Orders, or Addendums. 
Project Manager/Administrator:  The Project Manager, on behalf of the Owner, shall render 
decisions in a timely manner pertaining to the services proposed or performed by the Offeror.  The 
Project Manager shall be responsible for approval and/or acceptance of any related performance 
of the Scope of Services. 
 
Contract Termination:  This contract shall remain in effect until any of the following occurs: (1) 
contract expires; (2) completion of services; (3) acceptance of services or, (4) for convenience 
terminated by either party with a written Notice of Cancellation stating therein the reasons for such 
cancellation and the effective date of cancellation at least thirty days past notification. 
 
Employment Discrimination:  During the performance of any services per agreement with the 
Owner, the Offeror, by submitting a Proposal, agrees to the following conditions: 

 
 The Offeror shall not discriminate against any employee or applicant for 

employment because of race, religion, color, sex, age, disability, citizenship status, marital 
status, veteran status, sexual orientation, national origin, or any legally protected status 
except when such condition is a legitimate occupational qualification reasonably necessary 
for the normal operations of the Offeror.  The Offeror agrees to post in conspicuous places, 
visible to employees and applicants for employment, notices setting forth the provisions of 
this nondiscrimination clause. 

 
 The Offeror, in all solicitations or advertisements for employees placed by or on behalf of 

the Offeror, shall state that such Offeror is an Equal Opportunity Employer. 
 

 Notices, advertisements, and solicitations placed in accordance with federal  
law, rule, or regulation shall be deemed sufficient for the purpose of meeting the 
requirements of this section. 
 

Immigration Reform and Control Act of 1986 and Immigration Compliance:  The Offeror 
certifies that it does not and will not during the performance of the contract employ illegal alien 
workers or otherwise violate the provisions of the Federal Immigration Reform and Control Act of 
1986 and/or the immigration compliance requirements of State of Colorado C.R.S. § 8-17.5-101, 
et.seq. (House Bill 06-1343). 
 
Expenses:  Expenses incurred by prospective proposers in preparation, submission and 
presentation of this SOQ are the responsibility of the Offeror and cannot be charged to the Owner. 
 



- 7 - 

Ethics:  The Offeror shall not accept or offer gifts or anything of value nor enter into any business 
arrangement with any employee, official, or agent of the Owner. 
 
Failure to Deliver:  In the event of failure of the Offeror to deliver services in accordance with 
the contract terms and conditions, the Owner, after due oral or written notice, may procure the 
services from other sources and hold the Offeror responsible for any costs resulting in additional 
purchase and administrative services.  This remedy shall be in addition to any other remedies 
that the Owner may have. 
 
Failure to Enforce:  Failure by the Owner at any time to enforce the provisions of the contract 
shall not be construed as a waiver of any such provisions.  Such failure to enforce shall not 
affect the validity of the contract or any part thereof or the right of the Owner to enforce any 
provision at any time in accordance with its terms. 
Force Majeure:  The Offeror shall not be held responsible for failure to perform the duties and 
responsibilities imposed by the contract due to legal strikes, fires, riots, rebellions, and acts of 
God beyond the control of the Offeror, unless otherwise specified in the contract. 
 
Indemnification:  Offeror shall defend, indemnify and save harmless the Owner, State of 
Colorado, and all its officers, employees, insurers, and self-insurance pool, from and against all 
liability, suits, actions, or other claims of any character, name and description brought for or on 
account of any injuries or damages received or sustained by any person, persons, or property 
on account of any negligent act or fault of the Offeror, or of any Offeror’s agent, employee, 
subcontractor or supplier in the execution of, or performance under, any contract which may 
result from proposal award.  Offeror shall pay any judgment with cost which may be obtained 
against the Owner growing out of such injury or damages. 
 
Independent Firm:  The Offeror shall be legally considered an Independent Firm and neither 
the Firm nor its employees shall, under any circumstances, be considered servants or agents of 
the Owner. The Owner shall be at no time legally responsible for any negligence or other 
wrongdoing by the Firm, its servants, or agents.  The Owner shall not withhold from the contract 
payments to the Firm any federal or state unemployment taxes, federal or state income taxes, 
Social Security Tax or any other amounts for benefits to the Firm.  Further, the Owner shall not 
provide to the Firm any insurance coverage or other benefits, including Workers' Compensation, 
normally provided by the Owner for its employees. 
 
Nonconforming Terms and Conditions:  A submittal that includes terms and conditions that 
do not conform to the terms and conditions of this Statement of Qualifications is subject to 
rejection as non-responsive. The Owner reserves the right to permit the Offeror to withdraw 
nonconforming terms and conditions from its proposal prior to a determination by the Owner of 
non-responsiveness based on the submission of nonconforming terms and conditions. 
 
Ownership:  All plans, prints, designs, concepts, etc., shall become the property of the Owner. 
 
Oral Statements:  No oral statement of any person shall modify or otherwise affect the terms, 
conditions, or specifications stated in this document and/or resulting agreement.  All 
modifications to this request and any agreement must be made in writing by the Owner. 
 
Patents/Copyrights:  The Offeror agrees to protect the Owner from any claims involving 
infringements of patents and/or copyrights.  In no event shall the Owner be liable to the Offeror 
for any/all suits arising on the grounds of patent(s)/copyright(s) infringement.  Patent/copyright 
infringement shall null and void any agreement resulting from response to this SOQ. 



- 8 - 

 
Venue:  Any agreement as a result of responding to this SOQ shall be deemed to have been 
made in, and shall be construed and interpreted in accordance with, the laws of the City of 
Grand Junction, Mesa County, Colorado. 
 
Sovereign Immunity:  The Owner specifically reserves its right to sovereign immunity pursuant 
to Colorado State Law as a defense to any action arising in conjunction to this agreement. 
 
Public Funds/Non-Appropriation of Funds:  Funds for payment have been provided through 
the Mesa County budget, approved by the Board of County Commissioners for the stated fiscal 
year only.  State of Colorado statutes prohibit the obligation and expenditure of public funds 
beyond the fiscal year for which a budget has been approved.  Therefore, anticipated orders or 
other obligations that may arise past the end of the stated Mesa County fiscal year shall be subject 
to budget approval.  Any contract will be subject to and must contain a governmental non-
appropriation of funds clause. 
 
Collusion Clause:  Each Offeror by submitting a proposal certifies that it is not party to any 
collusive action or any action that may be in violation of the Sherman Antitrust Act.  Any and all 
proposals shall be rejected if there is evidence or reason for believing that collusion exists among 
the proposers.  The Owner may or may not, at the discretion of the Owner Purchasing 
Representative, accept future proposals for the same service or commodities for participants in 
such collusion. 
 
Gratuities:  The proposer certifies and agrees that no gratuities, kickbacks or contingency fees 
were paid in connection with this contract, nor were any fees, commissions, gifts or other 
considerations made contingent upon the award of this contract.  If the proposer breaches or 
violates this warranty, the Owner may, at their discretion, terminate this contract without liability 
to the Owner. 
 
Safety Warranty:  Offeror also warrants that the services performed shall conform to the 
standards declared by the US Department of Labor under the Occupational Safety and Health Act 
of 1970. 
 
OSHA Standards:  All Offerors agree and warrant that services performed in response to this 
invitation shall conform to the standards declared by the US Department of Labor under the 
Occupational Safety and Health Act of 1970 (OSHA).  In the event the services do not conform to 
OSHA Standards, the Owner may require the services to be redone at no additional expense to 
the Owner. 
 
Performance of the Contract:  The Owner reserves the right to enforce the performance of the 
contract in any manner prescribed by law or deemed to be in the best interest of the Owner in the 
event of breach or default of resulting contract award. 
 
Benefit Claims:  The Owner shall not provide to the Offeror any insurance coverage or other 
benefits, including Worker’s Compensation, normally provided by the Owner for its employees. 
 
Default:  The Owner reserves the right to terminate the contract immediately in the event the 
Offeror fails to meet delivery or completion schedules, or otherwise perform in accordance with 
the accepted proposal.  Breach of contract or default authorizes the Owner to purchase like 
services elsewhere and charge the full increase in cost to the defaulting Offeror. 
 



- 9 - 

Multiple Offers:  Offerors must determine for themselves which services to offer.  If said Offeror 
chooses to submit more than one offer, THE ALTERNATE OFFER must be clearly marked 
“Alternate Submittal”.  The Owner reserves the right to make award in the best interest of the 
Owner. 
 
Cooperative Purchasing:  Purchases as a result of this solicitation are primarily for the Owner.  
Other governmental entities may be extended the opportunity to utilize the resultant contract 
award with the agreement of the successful provider and the participating agencies.  All 
participating entities will be required to abide by the specifications, terms, conditions and pricings 
established in this Submittal.  The quantities furnished in this submittal document are for only the 
Owner.  It does not include quantities for any other jurisdiction.  The Owner will be responsible 
only for the award for our jurisdiction.  Other participating entities will place their own awards on 
their respective Purchase Orders through their purchasing office or use their purchasing card for 
purchase/payment as authorized or agreed upon between the provider and the individual entity.  
The Owner accepts no liability for payment of orders placed by other participating jurisdictions 
that choose to piggy-back on our solicitation.  Orders placed by participating jurisdictions under 
the terms of this solicitation will indicate their specific delivery and invoicing instructions. 
 
Public Disclosure Record:  If the Offeror has knowledge of their employee(s) or sub-Offerors 
having an immediate family relationship with a Owner employee or elected official, the Offeror 
must provide the Purchasing Representative with the name(s) of these individuals.  These 
individuals are required to file an acceptable “Public Disclosure Record”, a statement of financial 
interest, before conducting business with the Owner. 
 

DEFINITIONS 
 
“Consultant” or “Firm” refers to the person, partnership, firm or corporation entering into an 
Agreement with the Owner for the services required and the legal representatives of said party or 
the agent appointed to act for said party in the performance of the service(s) contracted for. 
 
“Offeror” refers to the person or persons legally authorized by the Consultant to make an offer 
and/or submit a bid (fee) proposal in response to the Owner’s SOQ. 
 
The term “Services” includes all labor necessary to produce the requirements by the Contract 
Documents, and all materials and equipment incorporated or to be incorporated in such services. 
 
“Owner” is The City of Grand Junction and is referred to throughout the Contract Documents.  The 
term Owner means the Owner or his authorized representative.  The Owner shall, at all times, 
have access to the services wherever it is in preparation and progress.  The Offeror shall provide 
facilities for such access.  The Owner will make periodic visits to the site to familiarize himself 
generally with the progress and quality of services and to determine, in general, if the services are 
proceeding in accordance with the contract documents.  Based on such observations and the 
Offeror’s Application for Payment, the Owner will determine the amounts owing to the Offeror and 
will issue Certificates for Payment in such amounts, as provided in the contract. The Owner will 
have authority to reject services which does not conform to the Contract documents.  Whenever, 
in his reasonable opinion, he considers it necessary or advisable to insure the proper 
implementation of the intent of the Contract Documents, he will have authority to require the 
Offeror to stop the services or any portion, whether or not such services can be then be completed.  
The Owner will not be responsible for the acts or omissions of the Offeror, and sub-Contractor, or 
any of their agents or employees, or any other persons performing any of the services. 
 



- 10 - 

“Offeror” is the person or organization identified as such in the Agreement and is referred to 
throughout the Contract Documents.  The term Offeror means the Offeror or his authorized 
representative.  The Offeror shall carefully study and compare the General Contract Conditions 
of the Contract, Scope of Services, Addenda and Modifications and shall at once report to the 
Owner any error, inconsistency or omission he may discover.  Offeror shall not be liable to the 
Owner for any damage resulting from such errors, inconsistencies or omissions.  The Offeror shall 
not commence services without clarifying such. 
 
 
 
 

INSURANCE REQUIREMENTS 
 
Insurance Requirements:  The selected Firm agrees to procure and maintain, at its own cost, 
policy(s) of insurance sufficient to insure against all liability, claims, demands, and other 
obligations assumed by the Firm pursuant to this Section.  Such insurance shall be in addition to 
any other insurance requirements imposed by this Contract or by law.  The Firm shall not be 
relieved of any liability, claims, demands, or other obligations assumed pursuant to this Section 
by reason of its failure to procure or maintain insurance in sufficient amounts, durations, or types. 

Firm shall procure and maintain and, if applicable, shall cause any Subcontractor of the Firm to 
procure and maintain insurance coverage listed below.  Such coverage shall be procured and 
maintained with forms and insurers acceptable to The Owner.  All coverage shall be continuously 
maintained to cover all liability, claims, demands, and other obligations assumed by the Firm 
pursuant to this Section.  In the case of any claims-made policy, the necessary retroactive dates 
and extended reporting periods shall be procured to maintain such continuous coverage.  
Minimum coverage limits shall be as indicated below unless specified otherwise in the Special 
Conditions: 
 

(a) Worker Compensation insurance to cover obligations imposed by applicable laws for 
any employee engaged in the performance of work under this Contract, and Employers' 
Liability insurance with minimum limits of:  
 
ONE MILLION DOLLARS ($1,000,000) each accident,  
ONE MILLION DOLLARS ($1,000,000) disease - policy limit, and 
ONE MILLION DOLLARS ($1,000,000) disease - each employee 
 
(b) General Liability insurance with minimum combined single limits of:  
 
ONE MILLION DOLLARS ($1,000,000) each occurrence and  
ONE MILLION DOLLARS ($1,000,000) per job aggregate.  
 
The policy shall be applicable to all premises and operations.  The policy shall include 
coverage for bodily injury, broad form property damage (including completed operations), 
personal injury (including coverage for contractual and employee acts), blanket contractual, 
products, and completed operations.  The policy shall contain a severability of interests 
provision. 
 
(c) Comprehensive Automobile Liability insurance with minimum combined single limits for 
bodily injury and property damage of not less than:  
 



- 11 - 

ONE MILLION DOLLARS ($1,000,000) each occurrence and  
ONE MILLION DOLLARS ($1,000,000) aggregate  
 
(d)  Professional Liability & Errors and Omissions Insurance policy with a minimum of: 
 
ONE MILLION DOLLARS ($1,000,000) per claim 
 

This policy shall provide coverage to protect the contractor against liability incurred as a result of 
the professional services performed as a result of responding to this Solicitation. 
 
With respect to each of Consultant's owned, hired, or non-owned vehicles assigned to be used in 
performance of the Services.  The policy shall contain a severability of interests provision.  The 
policies required by paragraphs (b) above shall be endorsed to include the Owner and the Owner’s 
officers and employees as additional insureds.  Every policy required above shall be primary 
insurance, and any insurance carried by the Owner, its officers, or its employees, or carried by or 
provided through any insurance pool of the Owner, shall be excess and not contributory insurance 
to that provided by Consultant.  No additional insured endorsement to any required policy shall 
contain any exclusion for bodily injury or property damage arising from completed operations.  The 
Consultant shall be solely responsible for any deductible losses under any policy required above. 
 

OVERVIEW AND INFORMATION 
 
Through this Statement of Qualifications (SOQ) process, it is the intent of the City of Grand 
Junction, in conjunction with Mesa County to hire a professional engineering firm experienced in 
Master Plan development and Wastewater Treatment Plant design and operations.   
 
The intent of the 2020 Persigo Master Plan Project is to provide the City of Grand Junction and 
Mesa County with two (2) strategic planning documents focused on near- and long-term 
infrastructure improvements for the Persigo Sewer System to address asset condition, hydraulic 
capacity, treatment capacity, and regulatory requirements. 
 
1. Guide development of a Persigo Wastewater Treatment Plant Facility Master Plan 
2. Update the existing 2008 Comprehensive Wastewater Basin Study Update 
 
This Project will evaluate components of the wastewater collection system, wastewater treatment 
plant, and supporting infrastructure.  The Consultant will have access to facility records, drawings, 
process control data, and other relevant information to conduct this planning effort.  The Project 
will be completed as a collaborative effort between the Consultant and City/County staff, with 
scope tasks conducted by the Consultant and informed by staff knowledge of the facility history, 
business practices, innovation goals, and facility specific information.  
The primary mission of the Project is to develop a near- and long-term prioritized capital 
improvement and asset replacement program to meet the City’s wastewater collection and 
treatment facility needs now through buildout. For the purposes of this Project the term “buildout” 
refers to achieving full land use zoning capacity/potential of our service area as is currently 
contemplated by the 201 Service Area in the Comprehensive Plan long-range planning scenarios.  
 



- 12 - 

Non-Mandatory Pre-Proposal/Site Visit Meeting:  Prospective Offerors are encouraged to 
attend a non-mandatory pre-proposal/site visit meeting on November 25, 2019 at 2:00 pm.  
Meeting location shall be in the Persigo Wastewater Treatment Plant Conference Room, located 
at 2145 River Road, Grand Junction, CO.  The purpose of this visit will be to inspect and to clarify 
the contents of this Request for Proposals (RFP). 

 
SOQ GOALS 

 
It is the intent of this SOQ to provide interested firms with sufficient information to enable them to 
prepare and submit statements of qualifications for the project.  Based on a rating of the qualified 
submittals by the evaluation team, a “short list” of the most qualified firms will be developed.  Only 
the top “short list” firms will be invited for interviews and pricing proposals.   
 
Pricing is not to be included with this SOQ submittal. 

 
SCOPE OF SERVICES 

 
Background:   
The City of Grand Junction Utilities Department is dedicated to maintaining and improving the 
quality of life in Grand Junction by planning for future needs, promoting environmental quality, 
building and maintaining municipal water and wastewater infrastructure, managing public 
investments, and protecting health and safety.  The Utilities Department helps meet this goal by 
ensuring the City water and wastewater systems are planned, engineered, built, operated, and 
maintained according to industry best practices. 
 
The Persigo Sewer System is a regional wastewater collection and treatment facility that is 
jointly owned by the City of Grand Junction and Mesa County.  The Persigo Wastewater 
Treatment Plant (WWTP) was commissioned for service 35 years ago in 1984 and is 
administered according to rules, goals, and policy guidance specified in the 1998 Persigo 
Intergovernmental Agreement between the City of Grand Junction and Mesa County.  
 
The Persigo Sewer System is comprised of: 

 The 201 Service Area which defines the geographic area in which all the properties within 
are intended to connect to, and be served by the Persigo Sewer System, to the exclusion 
of septic or other individual sewage disposal systems.   

 The 12.5 million gallons per day (mgd) rated Persigo Wastewater Treatment Plant which 
is located at 2145 River Road in Grand Junction, Colorado. Note: the original design of 
the WWTP at full buildout is 25 mgd.   

 An expansive wastewater collection system consisting of approximately 600 miles of 
wastewater collection sewer lines, 14,000 manholes, 27 lift stations, and 2 syphon 
structures. 

 
Scope of Services:   
 

1. Coordination with the Comprehensive Plan – The City of Grand Junction is in the process of 

completing a Comprehensive Plan through the year 2040. The Comprehensive Plan is a long‐

range plan that looks at where and how the City and County will grow over the next 20 years.  

The update will include planning for residential and commercial growth and needed services and 



- 13 - 

infrastructure (parks, utilities, roads, police, fire, etc.), potential changes to the City’s growth 

boundary, identifying risks and vulnerabilities of natural and human caused hazards and 

identifying goals, strategies and actions that reflect the community's values and vision. The 

Comprehensive Plan is independent from the 2020 Persigo Master Plan however; it will set the 

future land use and ultimate buildout assumptions that will need to dovetail into the Persigo 

Master Plan. The Comprehensive Plan will be completed over an 18‐month period (2019‐2020).   

 

2. Sustainability and Resource Stewardship –  The City of Grand Junction has implemented a 

number of successful conservation programs, projects and initiatives over the years.  These 

programs help the City become better stewards of natural resources and make more economical 

choices which improve the efficiency of City facilities.  City sustainability and stewardship efforts 

can be categorized as: 

 Energy 

 Fleet and Infrastructure  

 City Parks and Green Spaces 

 Recycling 

 Plans and Partnerships 

 

3. Hydraulic and Organic Loading Capacity – The Persigo WWTP is currently operating at 80% 

throughput for flow and 82% for organic loading on the 30‐day average basis in regards to 

permitted rated capacity.  The projected years to achieve 95% throughput are 2032 and 2029, 

respectively. 

  

4. Staff Health and Safety – Continuous improvement in staff health and safety is a fundamental 

consideration and value to the Utilities Department. We believe considerable advances in 

technology, equipment, and design approaches that enhance worker health and safety have 

occurred since the sewer collection and treatment facilities were originally constructed. 

 

5. Biosolids Management – The Persigo WWTP produces a biosolid that does not meet Class B nor 

Class A quality standards and as such, disposes of all biosolids at the Mesa County Landfill.  About 

15 years ago the WWTP collaborated with the landfill to evaluate composting biosolids within the 

existing landfill composting operation.  At that time the Persigo WWTP was the first Utility to 

attempt to beneficially use biosolids in Mesa County and even though the biosolids composting 

pilot demonstrated the ability to produce a Class A quality product, there was significant 

community pushback on reusing biosolids in the area.  As a result, the concept to compost 

biosolids was abandoned without further analysis.   

 

Today there is a renewed interest in understanding all viable long‐term biosolids management 

approaches.  Some of the factors that have shifted in the last 15 years are: 

 

 Escalating biosolids disposal cost at the landfill (staff time, hauling and tipping fees) 

 Dewatering equipment at the WWTP is nearing the end of its useful service life (original 

1980s belt filter presses) 

 Solids handling unit process may need to be expanded within the planning horizon 



- 14 - 

 Poor dewatering and digestion performance seasonally   

 Local public perception of biosolids may have shifted.  Other local WWTPs are beneficially 

reusing biosolids in the area 

 

6. Aging Infrastructure – The facility is now over 35 years old and although all mechanical 

equipment has been maintained and replaced as needed, there are some classes of assets that 

are in need of condition assessment and an asset replacement plan.  In particular, electrical 

(switch gear, transformers, VFDs), instrumentation & control (telemetry, HMI), and some process 

equipment (aeration blowers, dewatering equipment, clarifier mechanisms) are some areas 

where we expect increased asset replacement within the planning horizon.  

 

7. Effluent Diffuser Discharge to Colorado River – In March 2019, the Persigo WWTP completed 

construction of an effluent diffuser.  The project involved rerouting the WWTP’s outfall from 

Persigo Wash to the Colorado River and discharging the treated wastewater via an effluent 

diffuser on the bottom of the Colorado River.  This project allowed the Persigo WWTP to meet 

Regulation #31 instream water quality standards in the Colorado River for total phosphorus and 

total inorganic nitrogen at current effluent concentrations.  This resulted in the Persigo WWTP 

being except from Regulation #85 total phosphorus and total inorganic nitrogen effluent limits as 

allowed under 85.5(3)(b)(iv). 

 

8. Onsite Solar Farm – The Persigo WWTP owns and operates a 98kW ground mounted 

photovoltaic system at the plant site.  The system was designed and constructed in 2012 and it 

successfully provides electricity to the plant.  There is significant space available at the WWTP to 

support expansion of the photovoltaic system and further reduce the WWTP’s reliance on 

purchased electricity and potentially offset additional operating costs.  

 

9. Asset Management Program –The Utility Department’s asset management mission statement is: 

“Manage City of Grand Junction Water & Wastewater infrastructure assets through a holistic 

approach for continuous improvement in the most cost effective manner to minimize service 

interruptions & environmental impacts with reliable high quality service to the customer. “    

 

The Utilities Department is working to enhance our asset management strategies and improve 

infrastructure reliability across all Utility workgroups.  This includes investing in expanding our 

CMMS system, adopting the NASSCO pipeline and manhole condition assessment program and 

adding dedicated staff to our asset management team.  

 

10. Odor Control Study – The Wastewater Division is currently working with a consultant to 

complete an air management and odor control study for the wastewater collection system and at 

the WWTP.  The study includes an extensive sampling campaign, source identification and 

characterization, evaluation of best practices to mitigate odors, alternatives analysis, and 

summary report with recommended air management and odor mitigation projects prioritized by 

the City.  The results of this study will be available for the Master Planning Consultant in the first 

quarter 2020.  Furthermore, funds have been budgeted in FY20 to implement odor control 

improvements.  



- 15 - 

 

11. Lift Station Elimination Study – In 2019, the Wastewater Division worked with a consultant to 

complete a lift station elimination study for several lift stations in the collection system.  The 

results from this study are available to the selected Master Planning Consultant upon contract 

execution.  

 

12. Tiara Rado Forcemain Replacement – The Wastewater Division will be working with a consultant 

to develop an approach to replace the Tiara Rado forcemain from the Tiara Rado lift station on 

the south side of the Colorado River to the Persigo WWTP on the north side of the Colorado 

River.  The initial effort will be to determine whether a bridge or under river option is preferred 

for the forcemain replacement.  The results of this effort will be available to the selected Master 

Planning Consultant in the first quarter 2020.   

 

13. Sewer Improvement Districts – In 2000, the City and the County passed a joint resolution 

establishing the septic system elimination program to provide incentives to property owners to 

eliminate septic systems.  There are still approximately 1,500 properties that remain on septic 

systems within the Persigo 201 Sewer Area.  The program has not yet achieved the goal of 

eliminating septic systems and making available connection to the sewer system to all properties 

within the service area.  The last sewer improvement district was completed in 2010.  Funding is 

budgeted for 2020 and beyond to revitalize the incentive program by targeting completion of 

existing and new sewer improvement districts over the next 10 years. 

 

14. Persigo WWTP Structural Assessment – The Wastewater Division is currently working with a 

consultant to complete a structural assessment of the raw sewage pump station, aeration basin 

gallery, aerobic and anaerobic digesters, dewatering building, and primary clarifiers at the 

WWTP.  There are several distresses observed in these structures.  The objective of this project is 

to perform an engineering investigation that will quantify the condition of facility concrete & 

structural steel and then identify and evaluate alternatives for repair and replacement to provide 

continued reliable operation of the Persigo WWTP. The results of this study will be available for 

the selected Master Planning Consultant in the first quarter 2020.  

15. BioCNG Storage and Automation – The Wastewater Division is currently pursuing a grant with 
the Department of Local Affairs (DOLA) under their “Renewable and Clean Energy Challenge” to 
construct additional biogas storage and enhance the fleet fueling station automation.  Currently 
about 20% of the biogas produced in the anaerobic digesters is flared to the atmosphere due to 
inadequate storage and due to an offset in the timing of biogas production compared to fueling 
station use.  We estimate that through completion of these improvements we can beneficially 
reuse approximately 100% of the available biogas and further reduce greenhouse gas emissions 
by an additional 500,000 lbs‐CO2 annually.  Once this is complete it will open the door to explore 
opportunities to increase net biogas production over current levels. 

 
 
Project Goal 

The overall goal of this Project it to provide the City and County with two strategic master planning 

documents focused on infrastructure investments decisions in the near‐ and long‐term. One document 



- 16 - 

will focus on the Persigo WWTP and the other document will focus on the Persigo collection system. The 

City and County would like to produce strategic, “action‐oriented” documents that highlight specific 

measures and triggers that support decision making over the next few years, while maintaining a 20‐year 

planning horizon. To be successful we would like the Project to: 

1. Achieve a high level of staff engagement and collaboration.  

2. Support implementation of the City of Grand Junction’s 2019 Strategic Plan in the goal area of 

planning and infrastructure. 

3. Support development of Persigo’s Asset Management Program through coordination efforts and 

condition assessment data integration. 

4. Support sustainability and resource stewardship through identification of applicable innovative 

approaches, technologies, and best practices in use at peer wastewater agencies 

 

Preliminary Scope of Work 

Below is a preliminary scope of work (SOW); the final SOW will be determined with the selected 

Consultant.  Major tasks in the final SOW will include, but are not limited to: 

 Project Management 

 Project Initiation and Coordination 

 Data Collection, Review and Organization 

 Alternative Development and Evaluation 

 Meetings and Workshops 

 Report Presentations 

 

Development of Persigo Wastewater Treatment Plant Facility Master Plan 

The selected Consultant will work with staff to guide development WWTP facility master plan which 

includes a prioritized, near‐ and long‐term capital improvement program (CIP) that addresses regulatory 

drivers and treatment plant capacity requirements now through buildout, including infrastructure and 

asset replacement needs.  A major objective is to develop a strategic recommendation for treatment 

plant expansion requirements at the Persigo WWTP to meet the needs of both current and future users 

of the system.  Key elements of this study include:  

 Update wastewater flow and load projections 

 Prepare and validate a wastewater process model and plant hydraulic model to assist in 

alternative evaluations of treatment plant expansion options. 

 Evaluate options to re‐rate the existing WWTP to an increased hydraulic capacity and organic 

loading capacity. 

 Evaluate energy use and opportunities to increase energy efficiency. 

 Evaluate and recommend treatment process improvements that will meet future regulations and 

growth projections. 

 Evaluate and recommend solids handling improvements. 

 Evaluate and recommend a biosolids management approach. 

 Evaluate and recommend electrical, instrumentation, and control improvements.  



- 17 - 

 Develop a near‐ and long‐term prioritized Capital Improvement Plan (CIP) with planning level cost 

estimations to the meet the plant capacity needs now through buildout.  

 Develop a near‐ and long‐term prioritized asset replacement plan to meet aging infrastructure 

replacement needs. 

 Develop a financial approach to meeting future treatment capacity expansion requirements by 

reviewing the current Plant Investment Fee and Trunkline Extension Fee basis and provide 

recommendations on future fee formulation to fund expansion needs.  

 

Update the 2008 Comprehensive Wastewater Basin Study Update 

Policy makers are considering changes to the boundaries of the 201 Service Area.  Wastewater 

conveyance infrastructure capacity and the ability to serve outlying areas of the current 201 Service Area 

will be key to future land use recommendations. Key elements of the study will include: 

 Conduct flow monitoring in the collection system. 

 Prepare and validate a wastewater collection system hydraulic model to assist in alternative 

evaluations. 

 Update the wastewater basin boundaries, flow criteria, and infrastructure facilities. 

 Identify infrastructure requirements and costs to serve the 201 Service Area and outlying areas.   

 Benchmark and recommend collection system maintenance needs (staff, equipment, etc.). 

 Evaluate sewer infrastructure capacity based on land use recommendations associated with the 

Comprehensive plan (only one scenario). 

 Review Sewer System Elimination Program (SSEP) and provide recommendations on sewer 

improvement district boundary updates and other enhancements to the existing SSEP. 

 Re‐evaluation of sewer trunk extensions to various drainage basins (Figure 4‐1 of the 2008 study 

revision effort). This would include areas outside the current 201 planning area. Update 

recommendation for required route alternatives and line sizes to adequately serve designated 

basins including estimate of costs for each line extension. 

 

Attachments 

2008 Comprehensive Wastewater Basin Study Update for general orientation and general reference 
 
 
Special Conditions/Provisions: 
 
Oral Interviews: Should the Owner determine interviews are necessary, only respondents who 
demonstrate the required qualifications and experience for this project will be considered for 
participation in oral presentations. It is the intent of the Owner to invite those firms that are 
determined to be qualified to be a participant in the creation of a qualified pool of firms, to prepare 
a detailed pricing proposal and participate in oral interviews for the required services. 
 
Fees:  DO NOT INCLUDE ANY PRICING OR FEE SCHEDULES WITH YOUR SUBMITTAL TO 
THIS SOQ.  If your firm is selected as one of the finalists, you may be invited for an oral interview. 
At that time, you will be required to provide a complete list of standard fees and payment schedule 
requirements in a separate sealed envelope.  Any additional consultant fees must also be 



- 18 - 

included.  All fees will be considered by the Owner to be negotiable based on the final scope of 
services and deliverables.  The fee proposals will not be opened by the Owner until a prospective 
awarded firm has been determined.  Then, only the fee proposal of the successful preferred 
proposer will be opened.  However, the Owner reserves the right to open competing fee proposals 
and consider their contents if a contract agreement cannot be negotiated with the number one 
selected firm or if it is considered in the best interest of the Owner to do so. 
 
Short Listed Firms:  Finalist, short listed firms, may be provided detailed questions developed 
by the evaluation committee during the review process that finalists will be required to respond.  
Firms will be limited to a previously determined amount of time for their presentations.  It is the 
intent of the Owner to participate in oral interviews with a maximum of no more than three (3) 
firms.  Presentations should be made by principals and key personnel who can respond to any 
additional questions the evaluation team may pose during the oral interviews.  Presentations are 
to be professional in nature, but concise and to the point with illustrations relevant to the firm’s 
abilities with regard to the prospective project.   Visual aids to include Power Point or other 
objective information that will assist the evaluation team are recommended, but not required. 
 
Should the Owner not be able to agree on the details of the contract with the top rated firm through 
good-faith negotiations, they will proceed to the next highest ranked firm and enter into 
negotiations. 
 
Questions Regarding Scope of Services: 
Duane Hoff Jr., Senior Buyer 
duaneh@gjcity.org 

 
ANTICIPATED SCHEDULE OF ACTIVITIES 

 
 Statement of Qualifications Available     November 15, 2019 
 Non-Mandatory Pre-Proposal/Site Visit Meeting  November 25, 2019 
 Inquiry Deadline (no questions after this date)   December 2, 2019 
 Addendum Posted          December 3, 2019 
 Due Date for Submittals        December 6, 2019 
 Owner Evaluations  and Review      December 9-13, 2019 
 Interviews (if required)         December 19, 2018   
 Negotiations (if required)        December 20-31, 2019 
 City Council Approval         February 5, 2019 
 Contract Execution          February 6, 2019 
 Contract Services Begin        Upon Contract Execution 

 
 
 
 
 
 
 
 
 
 
 
 



- 19 - 

ADMINISTRATIVE REQUIREMENTS AND INSTRUCTIONS 
 

Submission:  Each proposal shall be submitted in electronic format only, and only through 
the Rocky Mountain E-Purchasing website 
(https://www.rockymountainbidsystem.com/default.asp).  This site offers both “free” and 
“paying” registration options that allow for full access of the Owner’s documents and for electronic 
submission of proposals. (Note: “free” registration may take up to 24 hours to process. Please 
Plan accordingly.)  Please view our “Electronic Vendor Registration Guide” at 
http://www.gjcity.org/BidOpenings.aspx for details. (Purchasing Representative does not have 
access or control of the vendor side of RMEPS. If website or other problems arise during response 
submission, vendor MUST contact RMEPS to resolve issue prior to the response deadline 800-
835-4603). For proper comparison and evaluation, the City requests that proposals be formatted 
as directed in the section titled “Administrative Requirements and Instructions”.  Offerors are 
required to indicate their interest in this Project, show their specific experience and address their 
capability to perform the Scope of Services in the Time Schedule as set forth herein.  For proper 
comparison and evaluation, the Owner requires that proposals be formatted A to H: 
 

A. Cover Letter:  Cover letter shall be provided which explains the Firm’s interest in the 
project.  The letter shall contain the name/address/phone number/email of the person who 
will serve as the firm's principal contact person with Owner’s Contract Administrator and 
shall identify individual(s) who will be authorized to make presentations on behalf of the 
firm.  The statement shall bear the signature of the person having proper authority to make 
formal commitments on behalf of the firm. By submitting a response to this solicitation the 
Firm agrees to all requirements herein. 

 

B. Qualifications/Experience/Credentials:  Proposers shall provide their qualifications for 
consideration as a contract provider to the Owner and include prior experience in the 
development of master plans, specifically for wastewater treatment plants for counties and 
municipalities. 

 

C. Strategy and Implementation Plan:  Describe your (the firm’s) interpretation of the 
Owner’s objectives with regard to this SOQ. Describe the proposed strategy and/or plan 
for achieving the objectives of this SOQ The Firm may utilize a written narrative or any 
other printed technique to demonstrate their ability to satisfy the Scope of Services. The 
narrative should describe a logical progression of tasks and efforts starting with the initial 
steps or tasks to be accomplished and continuing until all proposed tasks are fully 
described and the SOQ objectives are accomplished. Include a time schedule for 
completion of your firm’s implementation plan and an estimate of time commitments from 
Owner staff.  

 

D. References: A minimum of five summaries and project descriptions of at least five (5) 
projects completed within the last five (5) years similar in nature, scope, complexity and 
size.  Include project information, and reference names, telephone numbers and email 
addresses for each project. 

 

E. Fees:  See Item titled “Fees” under the Special Conditions/Provisions section. 
 

F. Financial Statements:  DO NOT SUBMIT FINANCIAL STATEMENTS WITH 
PROPOSAL.  If Owner deems necessary, Proposer shall provide a financial statement, 
as prepared by a certified public accountant, for their prior fiscal year, consisting of a 
balance sheet, profit and loss statement and such other financial statements as may be 
appropriate, which shall demonstrate that the proposer possesses adequate financial 
ability and stability to enable the Proposer to fulfill their obligations under the terms of this 



- 20 - 

SOQ. If requested by the Proposer, such information shall be treated as confidential by 
the Owner and shall not be subject to public disclosure.  These documents must depict 
the financial status of that entity, subsidiary, division, or subdivision thereof, which will 
actually provide services. If the Proposer is a partnership or joint venture, individual 
financial statements must be submitted for each general partner or joint venture thereof. 
Consolidated balance sheets and profit/loss statements depicting the financial status of a 
Parent Corporation or joint venture shall not be considered an acceptable response. 

 
G. Solicitation Response Form:  Proposers shall complete and submit the attached 

Solicitation Response Form with their proposal response. 
 

H. Additional Data (optional):  Provide any additional information that will aid in evaluation 
of your qualifications with respect to this project. 

 
EVALUATION CRITERIA AND FACTORS 

 
Evaluation: An evaluation team shall review all responses and select proposals that best 
demonstrate the capability in all aspects to perform the scope of services and possess the integrity 
and reliability that will ensure good faith performance. 
 
Intent: Only respondents who meet the qualification criteria will be considered.  
Therefore, it is imperative that the submitted proposal clearly indicate the firm’s ability to provide 
the services described herein. 

 
Submittal evaluations will be done in accordance with the criteria and procedure defined herein. 
The Owner reserves the right to reject any and all Statements. The following parameters will be 
used to evaluate the submittals (in no particular order of priority): 

 
 Responsiveness of submittal to the SOQ 
 Understanding of the project and the objectives 
 Experience & Required Skills developing master plans specifically to wastewater  

treatment plants 
 Necessary resources 
 Strategy & Implementation Plan 
 References 
 Financial Stability (If Owner deems necessary) 

 
 
The Owner will undertake negotiations with the top rated firm and will not negotiate with  
lower rated firms unless negotiations with higher rated firms have been unsuccessful and 
terminated.  Should the Owner not be able to agree on the details of the contract with the top rated 
firm through good-faith negotiations, they will proceed to the next highest ranked firm and enter 
into negotiations.  
 
Oral Interviews (if required):  It is the Owner’s intent to invite (if required) up to three of the most 
qualified rated Offerors to participate in oral interviews.  
 
Award:  Firms shall be ranked or disqualified based on the criteria listed herein.  The Owner reserves 
the right to consider all of the information submitted and/or oral presentations, if required, in selecting 
the project Offeror.  



- 21 - 

 
SOLICITATION RESPONSE FORM 

SOQ-47285-19-DH “2020 Persigo WWTP Master Plan Development Project” 
 
 

Offeror must submit entire Form completed, dated and signed. 
 

  ----------------------------------------------------------------------------------------------------------------- 
The Owner reserves the right to accept any portion of the services to be performed at its 

discretion 
------------------------------------------------------------------------------------------------------------------ 

 

The undersigned has thoroughly examined the entire Statement of Qualifications and therefore submits 
the proposal and schedule of fees and services attached hereto. 
 

This offer is firm and irrevocable for sixty (60) days after the time and date set for receipt of proposals. 
 

The undersigned Offeror agrees to provide services in accordance with the terms and conditions contained 
in this Statement of Qualifications and as described in the Offeror’s proposal attached hereto; as accepted 
by the Owner. 
 
Prices in the proposal have not knowingly been disclosed with another provider and will not be prior to 
award. 
 

 Prices, when submitted, have been arrived at independently, without consultation, communication 
or agreement for the purpose of restricting competition. 

 No attempt has been made nor will be to induce any other person or firm to submit a proposal for 
the purpose of restricting competition. 

 The individual signing this proposal certifies they are a legal agent of the offeror, authorized to 
represent the offeror and is legally responsible for the offer with regard to supporting documentation 
and prices provided.   

 Direct purchases by the City of Grand Junction are tax exempt from Colorado Sales or Use Tax.  
Tax exempt No. 98-903544.  The undersigned certifies that no Federal, State, County or Municipal 
tax will be added to the above quoted prices. 

 City of Grand Junction payment terms shall be Net 30 days. 
 Prompt payment discount of ________ percent of the net dollar will be offered to the Owner if the 

invoice is paid within ___________ days after the receipt of the invoice. Payment Terms _______. 
         
RECEIPT OF ADDENDA:  the undersigned Firm acknowledges receipt of Addenda to the Solicitation, 
Specifications, and other Contract Documents.   
 

State number of Addenda received: ___________. 
 

It is the responsibility of the Proposer to ensure all Addenda have been received and acknowledged. 
 
___________________________________    _____________________________________ 
Company Name – (Typed or Printed)     Authorized Agent – (Typed or Printed) 
 
___________________________________    _____________________________________ 
Authorized Agent Signature       Phone Number 
 
___________________________________    _____________________________________ 
Address of Offeror          E-mail Address of Agent 
 
___________________________________    _____________________________________ 
City, State, and Zip Code        Date                             



 
 

TC-1 
 

Contents 
 
 
List of Abbreviations 
 
 
Technical Memorandum No. 1 – Introduction 
 
Technical Memorandum No. 2 – Inventory and Model Construction 
 
Technical Memorandum No. 3 – Population and Flows 
 
Technical Memorandum No. 4 – Wastewater Collection System Modeling 
 
Technical Memorandum No. 5 – Persigo WWTP Site Expansion Considerations 
 
Technical Memorandum No. 6 – Recommendations, Phasing, and Capital Costs 
 
Technical Memorandum No. 7 – Errata 
 
 
 
 
 
 
 

Appendices 
 
Appendix 2A As-Built Drawing List 
 
Appendix 3A Flow Metering Data and Analysis 
 
Appendix 3B Large Producers 
 
Appendix 4A Wet Weather Diurnal Patterns 
 
Appendix 4B Model Results 
 
Appendix 6A Capital Cost Detail 
 
 
 
 
 



 
 

TC-2 
 

Tables 
 
 Page 
 
Table TM1-1 2008 Update Data Sources............................................ TM1-3 
 
Table TM2-1 Attribute Fields .............................................................. TM2-6 
 
Table TM2-2 Persigo WWTP Summary ............................................. TM2-8 
 
Table TM2-3 Existing Gravity Interceptor Modeled  
 Collection System Summary ......................................... TM2-9 
 
Table TM2-4 Lift Station and Force Main Summary ........................... TM2-10 
 
Table TM2-5 Siphon Summary ........................................................... TM2-12 
 
Table TM3-1 Existing Population and Employment  
 by Basin ........................................................................ TM3-2 
 
Table TM3-2 2007 Meter Data ........................................................... TM3-4 
 
Table TM3-3 Wastewater Unit Rate Summary  
 for Existing System Basins  
 with Flow Metering Data................................................. TM3-6 
 
Table TM3-4 Wastewater Unit Rate Summary  
 for Existing System Basins 
 without Flow Metering Data ........................................... TM3-8 
 
Table TM3-5 Existing ADDF by Basin (mgd)....................................... TM3-9 
 
Table TM3-6 Housing Units, Population, and  
 Employment for Year 2035 by  
 Land Use for the Future Service Area ........................... TM3-11 
 
Table TM 3-7 Projected Year 2035 Population  
 and Employment by Basin ............................................ TM3-12 
 
Table TM3-8 Projected ADDF for Year 2035....................................... TM3-14 
 
Table TM4-1 Existing ADDF Summary ............................................... TM4-6 
 
Table TM4-2 Calibration Summary...................................................... TM4-7 
 



 
 

TC-3 
 

Tables 
 
 Page 
 
Table TM4-3 Hydraulic Evaluation and Criteria ................................... TM4-9 
 
Table TM4-4 Existing Interceptor System Capacity 
 Utilization – Peak Flow Wet Weather ............................. TM4-10 
 
Table TM4-5 Future Developer Extensions......................................... TM4-12 
 
Table TM4-6 Future Trunk Extensions ................................................ TM4-14 
 
Table TM4-7 Future Interceptor System Capacity 
 Utilization – Wet Weather............................................... TM4-16 
 
Table TM4-8 Watch List ...................................................................... TM4-18 
 
Table TM4-9 Recommended Improvements ....................................... TM4-19 
 
Table TM5-1 Design and Current Flows at the 
 Persigo WWTP............................................................... TM5-2 
 
Table TM6-1 Future Extensions .......................................................... TM6-3 
 
Table TM6-2 Recommended Capacity Improvements ........................ TM6-6 
 
Table TM6-3 29 Road Extension Alternatives ..................................... TM6-8 
 
Table TM6-4 Watch List ...................................................................... TM6-8 
 
Table TM6-5 Alternate Extension Sizing ............................................. TM6-10 
 
Table TM6-6 Capital Cost and Phasing Summary .............................. TM6-14 
 
 
 



 
 

TC-4 
 

Figures 
 

Following
Page    

 
Figure TM1-1 Existing 201 and Future Service Boundaries ................. TM1-2 
 
Figure TM2-1 Existing Modeled Collection System .............................. TM2-2 
 
Figure TM2-2 Future Service Area and Basin Boundaries ................... TM2-2 
 
Figure TM3-1 TAZ and Existing Basin Boundaries............................... TM3-1 
 
Figure TM3-2 Flow Meter and Large Production Locations.................. TM3-3 
 
Figure TM3-3 Basin Connectivity and 2007 ADDF............................... TM3-3 
 
Figure TM3-4 2008 Comp Plan Future Land Use  
 and Basin Boundaries .................................................... TM3-10 
 
Figure TM4-1 Dry Weather Diurnal Input Pattern ................................. TM4-3 
 
Figure TM4-2 Wet Weather Diurnal Input Pattern ................................ TM4-4 
 
Figure TM4-3 Flow Allocation Methodology ......................................... TM4-5 
 
Figure TM4-4 Existing System Capacity Wet  
 Weather Peak Flow........................................................ TM4-10 
 
Figure TM4-5 Future Model Extensions ............................................... TM4-11 
 
Figure TM4-6 Future System Capacity Wet Weather  
 Peak Flow – No Capacity Improvements ....................... TM4-15 
 
Figure TM4-7 Watch List and Recommended Improvements .............. TM4-16 
 
Figure TM5-1 Persigo WWTP Future Layout........................................ TM5-7 
 
Figure TM6-1 Recommended Improvements ....................................... TM6-14 
 
Figure TM6-2 29 Road Alternatives...................................................... TM6-7 
 



 
 

TC-5 
 

Figures 
 

Following
Page    

 
Figure TM6-3 Population and Sewer Capacity  
 8-18 Inch Gravity Lines .................................................. TM6-9 
 
Figure TM6-4 Population and Sewer Capacity 
 21-48 Inch Gravity Lines ................................................ TM6-9 
 
 



 
 

A-1 
 

Abbreviations and Acronyms 
 
 

Abbreviation Definition 
1992 Study Comprehensive Wastewater Basin Study 
1997 Update Update to the Comprehensive Wastewater Basin Study 
2008 Comp Plan 2008 Comprehensive Plan Update 
2008 Update 2008 Comprehensive Wastewater Basin Update 
ADDF average daily dry weather flow 
Bio-P biological phosphorous 
Black & Veatch Black & Veatch Corporation 
CCI Construction Cost Index 
CGVSD Central Grand Valley Sanitation District 
City City of Grand Junction, Colorado 
DUs dwelling units 
ENR Engineering News Record 
EPS extended period simulation 
GIS Geographic Information System 
gpcd gallons per capita per day 
gpd gallons per day 
gpd/sq ft gallons per day per square foot 
gpm gallons per minute 
gpm/sq ft gallons per minute per square foot 
HDR HDR Engineering, Inc. 
I-70 Interstate 70 
ID identification 
IFAS integrated fixed film activated sludge 
mgd million gallons per day 
mg-P/L milligrams of phosphorus per liter 
mil gal million gallons 
MPO Metro Planning Organization 
OMSD Orchard Mesa Sanitation District 
PE population equivalent 
ppd pounds per day 
RDTs rotary drum thickeners 
SRT solids retention time 
SWD side water depth 
TAZs traffic analysis zones 
TM 1 Technical Memorandum No. 1 
TM 2 Technical Memorandum No. 2 
TM 3 Technical Memorandum No. 3 



 
 

A-2 
 

Abbreviation Definition 
TM 4 Technical Memorandum No. 4 
TM 5 Technical Memorandum No. 5 
TM 6 Technical Memorandum No. 6 
WAS waste activated sludge 
WWTP Wastewater Treatment Plant 

 
 



 
 

TM1-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 1 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Introduction 
 
 
 Technical Memorandum No. 1 (TM 1) provides an overview of the 2008 
Comprehensive Wastewater Basin Study Update (2008 Update). 
 
A. Background 
 The City of Grand Junction, Colorado (City) hired Black & Veatch 
Corporation (Black & Veatch) to provide updates to the Comprehensive 
Wastewater Basin Study (1992 Study) completed by HDR Engineering, Inc. 
(HDR) in 1992.  In 1997, HDR updated the 1992 Study to reflect updates in the 
area north of Interstate 70 (I-70) (1997 Update).  Since the 1992 Study and the 
1997 Update, there have been significant changes to the City's wastewater 
collection system, including: 
 

• Extending service to serve new developments. 
 

• Replacing the Duck Pond Lift Station with a gravity line. 
 

• Replacing the Scenic School and Redlands Parkway lift stations 
with the Connected Lakes Lift Station. 

 
• Providing service to the Panorama Sanitation District, which is now 

part of the City. 
 

• Dissolution of the Fruitvale Sanitation District on January 1, 2009, 
which is now a part of the City. 

 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 1 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 

 
 

TM1-2 
 

In addition, the City is expecting Orchard Mesa and Central Grand Valley 
sanitation districts to dissolve in the next 10 years and become part of the City. 
 The 2008 Update is being completed in conjunction with the City's 2008 
Comprehensive Plan Update (2008 Comp Plan) and the recommendations for 
future capacity and expansion reflect the land use planning from the 2008 Comp 
Plan as of March 2009.  Figure TM1-1 shows the existing 201 Planning Area 
Boundary, the future service area boundary used for this study, other sanitation 
district boundaries, and the existing wastewater collection system. 
 
B. Study Objectives 
 The goal of the 2008 Update is to update the 1992 Study and 1997 
Update to provide a guidance document for the City wastewater collection 
system facilities based on the 2008 Comp Plan land use development plan (as of 
March 2009) and the Future Service Area developed in conjunction with City 
staff.  Key elements of this update include: 
 

• Updating the wastewater basin boundaries, flow criteria, and 
collection system facilities. 

 
• Preparing and validating a wastewater system model to assist in 

alternative evaluations. 
 

• Identifying infrastructure requirements and costs to serve the future 
service area boundary. 

 
 
C. Data Sources 
 The development and evaluation of the hydraulic model required compiling 
data from many sources.  Table TM1-1 summarizes the data used and the 
apparent source of the data. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 1 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 

 
 

TM1-3 
 

 
Table TM1-1 

 
2008 Update Data Sources 

 
Source Data 

City of Grand Junction 
Geographic Information System 
(GIS) Department 

Traffic analysis zones (TAZs), County parcels, City limits, 
other sanitation district limits, roads, sewer lines, manholes, 
existing zoning data and hydrologic features 

City of Grand Junction Public 
Works and Planning 
Department 

Sewer line plan and profile drawings, large contributor data, 
existing population and land use information 

City of Grand Junction 
Wastewater Treatment Plant 
(WWTP) 

WWTP flow data and collection system flow metering data 

Winston Associates Future land use planning options and 2008 Comp Plan land 
use data 

 
 
pjr 
Attachment 
 



 
 

TM2-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Inventory and Model Construction 
 
 
 Technical Memorandum No. 2 (TM 2) provides a description of the 
existing and future planning areas defined for this study and the methods used in 
constructing the dynamic model to perform system-wide hydraulic analyses of 
the major interceptors within the City's collection system. 
 
A. Planning Area 
 The wastewater collection system and treatment plant are jointly owned by 
the City and Mesa County.  The City operates and maintains the system.  The 
planning area boundaries are the 201 Planning Area Boundary which includes 
the City, portions of Mesa County outside of the City limits, and two sanitation 
districts (Fruitvale Sanitation District was dissolved as of January 1, 2009 and is 
now part of the City collection system): 
 

• Central Grand Valley Sanitation District (CGVSD) 
 

• Orchard Mesa Sanitation District (OMSD) 
 
 
 Although the City does not serve the entire 201 Planning Area Boundary 
at this time, in the future, it is expected that they will absorb the two districts 
mentioned above, as well as expand service as growth continues.  Clifton and 
Whitewater are not expected to be incorporated into the City's collection and 
treatment system. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-2 
 

 For the 2008 Update, major interceptors were identified to characterize the 
collection system.  All the flow collected and conveyed through this system is 
discharged to the Persigo WWTP, which has a current design capacity of 
12.5 million gallons per day (mgd).  The Persigo WWTP is located in the 
northwestern corner of the City and discharges treated effluent to the Colorado 
River. 
 
1. Existing Service Area 
 The City currently provides wastewater collection and treatment to 
approximately 78,000 residents through roughly 520 miles of collection pipelines 
within the 201 Planning Area Boundary. 
 The existing service area, which spans over 64 square miles, is divided 
into twenty basins as shown on Figure TM2-1.  These basins represent the areas 
of the City being serviced by a particular interceptor or lift station.  The existing 
basin boundaries were updated from the 1992 Study and 1997 Update by 
incorporating the Panorama Improvement District into the Tiara Rado basin, 
extending the Orchard Mesa boundary to the south and east, and extending the 
northern edge of the 201 Boundary to accommodate recent infill and growth in 
the northern reaches of the City. 
 
2. Future Service Area 
 Future growth is expected to include redevelopment of the downtown 
area, north of the City toward J Road and along the eastern peripheries of the 
existing Orchard Mesa boundary.  A future service area boundary was identified. 
Existing basin boundaries were modified into future basin boundaries by 
extending boundaries to the future service area limits.  In addition, four new 
basins were created: two to incorporate the area north of the existing 
201 Boundary, a new pumped area in Orchard Mesa, and the area north of the 
Airport.  The future service area boundary and basins are shown on 
Figure TM2-2. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-3 
 

B. Data Collection 
 Information about the existing wastewater collection system was obtained 
from the City's GIS data, as-built drawings, survey information for manholes, and 
other lift station information available from City records.  After the initial survey 
and model construction, areas with missing information were identified and the 
City attempted to locate further GIS data and as-builts for the areas of concern. 
 
1. Available Data 
 Black & Veatch used GIS shape files and as-built information provided by 
the City to construct a collection system model, including the major interceptors 
within the City's service area.  The GIS data consists of two shape files: 
 

• Collection system structures such as manholes and lift stations. 
 

• Pipes, including gravity mains, force mains, and siphons. 
 
 
 The GIS shape files were used to spatially locate the pipes and other 
structures in the model.  This data also contained structure characteristics such 
as length, diameter, and material.  Most of the GIS pipe shape file was missing 
pipe invert elevation data and manhole rim elevations, so Black & Veatch input 
both upstream and downstream invert elevation data, as well as rim elevations 
from as-builts provided by the City.  Appendix TM2A lists the as-built drawings 
used to input data into the model. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-4 
 

2. Calculable Data 
 Once the available information from the GIS and drawings was entered, 
values were calculated for as much of the missing information as possible.  
Calculated values included the following: 
 

• Invert elevations calculated from pipe length and slope. 
 

• Rim elevations calculated from invert elevation and depth 
information. 

 
• Pipe length calculated from pipe slope and difference in invert 

elevations. 
 
 
3. Assumed Data 
 Data gaps remaining after data collection and calculations were filled 
making assumptions about the system.  Additional assumptions were made to 
rectify conflicting information.  Assumptions were generally made using other 
information about the system and were discussed with the City.  For example, 
diameter assumptions were made by looking at upstream and downstream 
information. 
 Two interceptors have assumed slopes along a majority of the pipe length. 
 In these areas, an assumed pipe slope (matching the slope upstream or 
downstream of the missing invert data) is used to project the invert elevations 
along the length of the interceptor.  The following pipe segments contain 
assumed slopes and invert elevations: 
 

• Connected Lakes.  The slope of the pipeline was estimated from 
Manhole E2-222-050 (along South Rim Drive east of Redlands 
Parkway) upstream to Manhole E2-231-035 (at Eagle Point Court) 
and again from Manhole D3-232-018 (along West Scenic Drive) 
upstream to Manhole D2-241-006 (along Sandia Drive). 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-5 
 

• 15th Street Interceptor.  The slope of the pipeline for the upstream 
reach north of Patterson Road (Manhole F1-271-103 to 
Manhole F1-271-101) was estimated by extending the known pipe 
slope of the downstream reach.  The pipe slope was also estimated 
for the pipe south of Cedar Avenue (Manhole E3-271-123) 
downstream to the Colorado Avenue Interceptor (at 
Manhole D1-271-017). 

 
 
 The Connected Lakes Interceptor was also missing rim elevations, so 
assumed rim elevations were input to the model by estimating the elevation 
between the nearest known rim elevations and the hypsography from the 2005 
aerial photography available from the City. 
 
C. Hydraulic Model 
 In order to evaluate the ability of the wastewater collection system to handle 
existing and future peak flow conditions, a wastewater collection system hydraulic 
model was developed.  The computer model developed for this project used 
H2OMap Sewer Pro Version 8.0 (by MWH Soft).  Wastewater collection system 
facilities, including manholes, wetwells, outfalls, interceptors, force mains, and lift 
station pumps, are represented in the model. 
 
1. Data Input and Checking 
 The first step in the hydraulic model construction is to input the collection 
system inventory.  The GIS Exchange tool in H20MAP Sewer was utilized to 
import the shape files into the model and convert them into links and nodes while 
assigning the GIS attributes to predefined model attributes.  Table TM2-1 shows 
how the shape file attributes were mapped to the model attributes. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-6 
 

 
 

Table TM2-1 
 

Attribute Fields 
 

GIS Shape File Attribute Field H2OMAP Sewer Attribute Field 

Structure Shape File 

MA_MANHOLE (ID) 

MA_MHID Description 
MA_DIA Diameter 
MA_RIM_ELE Rim Elevation 
MA_STRC_TY Type 
Int_Name (1) INT_Name 

Pipe Shape File 
NT_USMAN Link:  From 

NT_DSMAN Link:  To 
NT_USMAN (2) (ID) 
NT_NUMBER Pipe:  Description 
NT_LENGTH Pipe Hyd:  Length 
NT_DIA Pipe Hyd:  Diameter 
NT_DT_CONS Installation Year 
NT_DIST_TY Zone 
NT_MAT_TY Material 
NT_LINR_TY Lining 
Int_Name(1) INT_Name 

 
(1) Int_Name attribute was added to shape file by Black & Veatch.  It contains the name of the major 

interceptor. 
 
(2) The pipe identification (ID) in the model is the upstream manhole ID. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-7 
 

 Hydraulic inventory data was provided by the City in the form of GIS 
shape files and as-built drawings.  The hydraulic parameters extracted from 
these data sets included manhole coordinates, rim elevations, pipe diameter, 
length, invert elevations, and other special structures information.  The model 
was constructed to include all major interceptor lines greater than 12 inches in 
diameter and other major wastewater collection system facilities located along 
these interceptors.  Smaller sewer lines were included if they were considered 
important or needed for continuity.  Following importation of the data, additional 
checks were made to locate and correct adverse slopes, improper connections, 
missing data, and other model problems.  Where necessary, assumptions were 
made, especially with relation to the pipe inverts and manhole rim elevations, to 
alleviate these data discrepancies. 
 
2. Collection System Inventory 
 Figure TM2-1 shows the existing interceptor wastewater collection system 
as constructed in the model.  The following paragraphs summarize the system 
inventory. 
 
a. Persigo WWTP 
 All flow collected within the City's wastewater collection system is treated 
at the Persigo WWTP.  Evaluation of the capacity and treatment facilities at the 
Persigo WWTP was not included in the scope of the 2008 Update; however, 
Technical Memorandum No. 5 includes additional information about options for 
expanding the capacity and treatment facilities at the existing site.  In addition, 
Table TM2-2 summarizes the design conditions and 2007 flow data. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-8 
 

 
Table TM2-2 

 
Persigo WWTP Summary 

 
Criteria Flow 

 (mgd) 
Design Capacity Flow 12.5 
2007 Annual Average Flow   8.1 
2007 Instantaneous Maximum Flow 18.6 

 
Note:  2007 flow values based on data from the flowmeter on the River Road interceptor. 
 

 
 
b. Gravity Interceptors 
 The City operates and maintains approximately 520 miles of gravity 
sewers (including Orchard Mesa and CGVSD) in the wastewater collection 
system.  For the 2008 Update, approximately 50 miles of the larger diameter 
pipelines were hydraulically analyzed under various scenarios.  A summary of the 
modeled interceptor lengths and diameter ranges are included in Table TM2-3. 
 
c. Lift Stations, Wetwells, and Force Mains 
 There are currently 26 lift stations in use by the City.  Five of the lift 
stations were included in the model as they significantly influence the hydraulics 
of the interceptors they are tributary to.  Table TM2-4 summarizes available data 
on the lift stations and their associated force mains.  Modeled lift stations are 
shown on Figure TM2-1. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-9 
 

 
 

Table TM2-3 
 

Existing Gravity Interceptor  
Modeled Collection System Summary (1) 

 
Interceptor Basin Diameter Length(2) 

  (inch) (feet) 
15th Street 15th Street 15  11,000 

24 Road 24 Road 10 - 15  11,000 

24 ½ Road Paradise Hills 15 - 18  6,700 

B ½ Road Orchard Mesa 10 - 12  13,300 

Colorado Avenue/Crosby 
Avenue 

Colorado Avenue 18 - 24  10,900 

Connected Lakes Goat Wash   8 - 12  3,700 

Frontier Street Orchard Mesa   8 - 10  4,200 

Grand Avenue Grand Avenue 18 - 30  9,000 

Goat Wash Goat Wash   8 - 21  14,000 

Horizon Drive Horizon Drive 15 - 24  21,900 

Highway 50 Orchard Mesa 10 - 15  7,300 

Lime Kiln Lime Kiln 8  400 

Orchard Mesa Orchard Mesa 14 - 24  12,700 

Paradise Hills Paradise Hills   8 - 18  19,700 

Redlands Goat Wash 8  3,600 

River Road -- 18 - 54  28,500 

Ridges Rosevale   8 - 12  6,600 

River Trunk River Trunk 10 - 27  8,300 

Rood Avenue Rood Avenue 15  5,100 

Scenic School Goat Wash 8  4,600 

South Avenue River Trunk 21 - 27  6,700 

South Camp Goat Wash   8 - 12  9,200 

South Side South Side 20 - 30  14,400 

Tiara Rado Tiara Rado   8 - 15  9,600 

Unaweep Avenue  Orchard Mesa 10 - 12  7,200 

Total    249,600 
 

(1) Data from summary of hydraulic model output. 
 
(2) Force main lengths not included in pipe length totals. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-10 
 

 
 

Table TM2-4 
 

Lift Station and Force Main Summary (1) 
 

  Lift Station 

Lift Station Name Location Number of 
Pumps 

Pump 
Capacity (2) 

Total Dynamic 
Head 

   (gallons per 
minute [gpm]) 

(feet) 

Alpine Meadows (3) 776 Sedona Court 2  83  30 

Brach (3) East end of Monument 
Road 

2  93  22 

Cheyenne (3) 2770 Cheyenne Drive 2  183  50 

Connected Lakes 2380 North San Miguel 4  147  137.8  

Coors (3) 559 Sandhill Lane 2  317  -- 

Corn (3) 365  32 Road 2  93  24 

D.O.E. (3) 2591 B 3/4 Road 2  210  90 

Desert Hills (3) 479 Escondido Circle 2  90  119 

El Poso (3) 445 Crosby Avenue 2  146  11 

Falls (3) Grand Falls Drive and 
28 1/4 Road 

2  244  45 

Fifth Street (3) 725 South 5th Street 1  30 Not available 

Grand Valley 
Byproducts (3) 

347 27½ Road 2  391  43 

Heather Ridge (3) 2523 Snowmass Court 2  93 Not available 

Lime Kiln Gulch (also 
know as Redlands Village) 

2206 Crestline Circle 4  388  150 

Mesa Mall (3) 2432 Highway 6 and 50 2  94  37 

Monument (3) 329 Dakota Circle 2  146  40 

Panorama 2 (3) 2122 Sequoia Court 2  170  60 

Railhead (3) River Road and Railhead 
Circle 

2  244  20 

Redlands Mesa (3) 373 High Desert Road 2  97  56 

Ridges 1 425 Sandstone Drive 2  298  10 

Ridges 2 (3) 408 1/2 Ridgeway Drive 1  30  80 

Riverbend (3) 3110 Kerset Court 2  80  25 

Rosevale 2526 Broadway 2  475  35 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-11 
 

 
 

Table TM2-4 
 

Lift Station and Force Main Summary (1) 
(Continued) 

 
  Lift Station 

Lift Station Name Location Number of 
Pumps 

Pump Capacity 
(2) 

Total Dynamic 
Head 

   (gallons per 
minute [gpm]) 

(feet) 

Safeway (3) 29 Road and F Road 2  140  11 

Tiara Rado (also known as 
River View North) 

2078 Raindance Court 2  2,272  80 

Wellington (3) 2078 Raindance Court 2  225  30 

 
(1) Lift station data provided by the City. 
 
(2) All pumps in the lift station are the same capacity. 
 
(3) Lift station was not included in the hydraulic modeling. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 2 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM2-12 
 

d. Siphons 
 There are currently four siphons used by the City.  Siphons are segments 
of pressurized sewer, which allow the City to convey wastewater under low areas 
in the system (such as a river) without requiring a lift station.  Table TM2-5 
summarizes available data on the siphons.  Siphon locations are shown on 
Figure TM2-1. 
 

 
Table TM2-5 

 
Siphon Summary (1) 

 
Name Location Diameter Length 

  (inch) (feet) 
28 Road 28 Road and Grand 

Avenue 
15 100 

Broadway Street US Highway 340 and 
Monument Road 

8 and 10 2,200 each 

High Street Crosses Colorado River 
just west of US 50 
Highway Bridge 

12 and 14 1,000 each 

River Road River Road and I-70 18, 24, and 30 150 each 

 
 
pjr 
Attachment 
 



 
 

TM3-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Population and Flows 
 
 
 Technical Memorandum No. 3 (TM 3) provides a review of the 
methodology used to compute residential and non-residential wastewater 
generation for both the existing and buildout collection systems for the City. 
 
A. Existing Population and Flows 
 The Grand Valley Metro Planning Organization (MPO) provided the 
population and employment densities by TAZ for year 2005, which was assumed 
to be the population and employment for the existing year modeling in the 2008 
Update.  Figure TM3-1 shows the TAZ data in relation to the study area and 
drainage basin boundaries. 
 
1. TAZ Population and Employment Data 
 The spatial distribution of population by basin for 2005 was calculated 
based on the TAZ data.  The resulting residential and employment estimates 
were then used to determine the wastewater unit rates for each basin in the 
study area. 
 TAZs represent a geographic area, as defined by the United States 
Bureau of Census, used for analytical and planning purposes.  By intersecting 
the TAZ data with the drainage basin shape file, population and employment 
totals were calculated for each drainage basin.  Table TM3-1 summarizes the 
population by basin for the existing system. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-2 
 

 

 
Table TM3-1 

 
Existing Population and Employment by Basin (1) 

 

Basin Area Employment Population 
Population 

Equivalent (2) 
 (acres)    

15th Street  700  500  3,400  3,650 
24 Road    2,250  950  2,100 
CGVSD (3)  6,250  3,050  18,550  20,050 
Colorado Avenue  350  3,300  2,150  3,800 
Fruitvale (3)  1,200  3,450  6,950  8,650 
Goat Wash  2,850  400  4,100  4,300 
Grand Avenue  1,350  8,450  8,150  12,350 
Horizon Drive  2,450  5,550  3,700  6,500 
Lime Kiln  750  200  1,650  1,750 
Orchard Mesa  4,400  2,450  10,750  11,950 
Paradise Hills  2,550  4,000  5,800  7,850 
Ridges  650  100  950  1,000 
River Road North  1,250  1,300  200  850 
River Road North B  400  1,600  1,550  2,350 
River Road South  650  500  50  300 
River Trunk  500  2,500  1,550  2,800 
Rood Avenue  450  1,500  3,500  4,250 
Rosevale  1,050  200  800  900 
South Side  200  850  100  550 
Tiara Rado  2,150  350  3,300  3,450 
Total  31,000  42,500  78,150  99,400 
 
(1) Data Calculated from TAZ and Basin shape file intersection and reflects 2005 population 

estimates.  Rounded to the nearest 50. 
 
(2) Population Equivalent = (Employment) * 0.5 + Population. 
 
(3) CGVSD and Fruitvale are represented in the model as point loads into the collection system. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-3 
 

 Population data was used to account for the base per capita sanitary 
wastewater flow from residential land uses, and employment data was used for 
the commercial and industrial land uses.  In order to simplify unit flows, 
population and employment data was combined, and an equivalent population 
number developed.  A population equivalent (PE) was defined at one resident or 
two employees. 
 
2. Flow Metering Data 
 Flow meter data was provided by the City for 14 permanent flow metering 
locations and Persigo WWTP.  Flow data is summarized in Table TM3-2 for 
2007, which was the data used for validation of the hydraulic model. Not all the 
meters have recorded data for every month.  Appendix TM3A includes additional 
detail from the flowmeters and typical diurnal curves.  The metering locations are 
shown on Figure TM3-2. 
 Flow balancing was performed using the 2007 average daily dry weather 
flow (ADDF) calculated from the flow records at each metering site.  Flow 
balancing is used to confirm understanding of how various areas of the collection 
system are connected.  In addition, it is used to identify flow metering records 
which do not appear to reflect expected flows for a tributary area.  Figure TM3-3 
shows a schematic of the basin connectivity and the 2007 ADDF for the 
flowmeters.  Based on the flow balancing procedures, the flowmeters for 15th 
Street, Colorado Avenue, Rood Avenue, and South Side were not included since 
they were either too low, less than 50 (gallons per capita per day (gpcd) or too 
high, greater than 200 gpcd to be considered realistic.  Figure TM3-3 shows in 
red the 2007 ADDF balanced flows that were included in determining unit flows in 
Section 4. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-4 
 

 
 

 
Table TM3-2 

 
2007 Meter Data 

 

Interceptor Location Diameter 
Instantaneous 
Maximum Flow ADDF 

  (inches) (mgd) (mgd) 
15th Street 13th Street and 

Main Street 
15 0.37 0.15 

24 Road Patterson and 
Highway 6 and 50 

10 1.18 0.18 

Colorado Avenue Crosby Avenue 
and West Main 
Street 

24 2.47 1.14 

Goat Wash 23 1/4 Road and 
River Road 

21 1.11 0.32 

Grand Avenue City Fleet Shops 27 6.81 0.93 

Horizon Drive 
Lower 

25 Road and 
Independent 
Avenue 

24 1.98 0.76 

Horizon Drive 
Upper 

Willowbrook Road 
and Northridge 
Drive 

15 1.56 0.49 

Orchard Mesa 1654 Canon 
Avenue 

24 0.65 1.96 

Paradise Hills 24 1/2 Road and 
Highway 6 and 50 

18 2.18 0.80 

River Road 2145 River Road 54 18.60 8.08 

River Trunk Riverside Park 21 0.77 0.25 

Scenic School River Road and 
Broadway Street 

10 -- -- 

Southside West Avenue and 
West Main Street 

30 5.68 2.70 

Tiara Rado 2155 River Road 12 0.86 0.29 

 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-5 
 

3. Large Producer Flows 
 February water use from the largest commercial and industrial water 
customers was provided by the City and Ute Water.  Since there are no large 
industries in the City that consume water in production (such as a bottling 
company), it was assumed that all water delivered to these businesses was 
returned to the wastewater collection system (no outdoor irrigation in February).  
Large producers were defined as those consuming more than 100,000 gallons of 
wastewater during February 2007.  Since Ute Water also serves areas outside 
the City's collection system, only large producers within the collection system 
service area were included. 
 The total ADDF from the large producers was 1.04 mgd.  Based on the 
physical location within the collection system, a large producer's flow was point 
loaded to the nearest manhole in the existing collection system model.  A 
detailed list of the large producers and the corresponding model manhole to 
which the load was assigned is included in Appendix TM3B.  Figure TM3-2 
shows the locations of the large users. 
 
4. Unit Flows by Basin 
 For each of the City's existing wastewater basins, unit flow rates were 
developed.  Unit flow rates for flow metered basins are presented in Table TM3-3 
and were developed in the following manner: 
 

• The population equivalent of each basin was determined from the 
TAZ data population and employment densities. 

 
• The large producers within a given basin were subtracted from the 

basin's monitored flow to calculate a remaining flow for each basin. 
 

• The remaining flow in each basin was divided by the equivalent 
population to calculate the unit rate in gallons per day per PE (or 
per capita). 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-6 
 

 
 
 

 
Table TM3-3 

 
Wastewater Unit Rate Summary for Existing System 

Basins with Flow Metering Data 
 

Basin 

February 
2007 Large 
Producer 

Flow 2007 ADDF 
Population 
Equivalents 

Calculated 
Unit Rate (1) 

Rounded  
Unit Rate 

 (mgd) (mgd)  (gpcd) (gpcd) 

24 Road -- 0.18  2,100   85.7   85 

Goat Wash (2) -- 0.32  6,050   52.9   55 

Grand Avenue 0.24 0.93  12,350   55.8   55 

Fruitvale (3) -- 0.87  8,650 N/A N/A 

Horizon Drive 0.24 0.76  6,500   80.6   80 

Orchard Mesa 0.13 1.96  11,950 153.3 150 

Paradise Hills 0.02 0.80  7,850   99.7 100 

River Trunk 0.06 0.25  2,800   66.4   65 

Tiara Rado -- 0.28  3,450   81.2   80 

Sum of Flows 0.69 6.35 -- -- -- 
 
(1) Calculated Unit Rate = (2007 ADDF – February 2007 Large Producer Flow)/Population Equivalents. 
 
(2) Includes Lime Kiln population and employment. 
 
(3) Fruitvale was point loaded into the model. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-7 
 

 Basins that either had no flow metering data, or had meter data that was 
discounted, were grouped together and an average for all of these areas was 
determined:  The five basins that did not have flow data are Ridges, River Road 
North, River Road North B, River Road South, and Rosevale.  The discounted 
flow meter basins are 15th Street, Colorado Avenue, Rood Avenue, and 
Southside.  (Although the Lime Kiln Basin did not have flow metering, it was 
combined with Goat Wash, since it is directly upstream from this meter.)  
Table TM3-4 summarizes the unit flow calculations for the combined areas. 
 Flow from CGVSD and Fruitvale Sanitation District were point loaded into 
the model.  A summary of existing demand by basin used in the hydraulic 
modeling is included in Table TM3-5. 
 
B. Future Population and Flows 
 Future population and flows from the 2008 Update are based on 2035 
population and land use information from the 2008 Comp Plan (as of March 
2009). 
 
1. Comprehensive Planning Efforts 
 The City is completing the 2008 Comp Plan, which includes population 
projections through the year 2035.  Winston Associates is the planning 
consultant assisting the City with completing the 2008 Comp Plan.  The 2008 
Update is using the current 2008 Comp Plan land use projections for year 2035 
(March 2009 contained in the file Preferred3-25-9.gdb from Winston Associates). 
The land use projections are not finalized at this time, and the final 2008 Comp 
Plan may include some changes in land use and/or changes in total projected 
population or employment. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-8 
 

 
 
 
 

 
Table TM3-4 

 
Wastewater Unit Rate Summary for Existing System Basins 

without Flow Metering Data 
 

Basin 

February 
2007 Large 
Producer 

Flow 
Population 
Equivalents 2007 ADDF 

Calculated 
Unit Rate(1) 

Rounded 
Unit Rate 

15th Street 0.03  3,650 -- -- 80 

Colorado Avenue 0.11  3,800 -- -- 80 

Ridges --  1,000 -- -- 80 

River Road North 0.02  850 -- -- 80 

River Road North B 0.06  2,350 -- -- 80 

River Road South 0.07  300 -- -- 80 

Rood Avenue 0.05  4,250 -- -- 80 

Rosevale --  900 -- -- 80 

Southside 0.01  550 -- -- 80 

Total 0.35  17,650 -- 78.2 -- 

Persigo WWTP -- -- 8.08 -- -- 

Sum of Flows 
from Table TM3-3 

-- -- 6.35 -- -- 

 
(1) Calculated Unit Rate = (2007 ADDF Persigo WWTP – Sum of Flows from Table 3-3-February 2007 

Large Producer Flow)/Population Equivalents. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-9 
 

 
 

Table TM3-5 
 

Existing ADDF by Basin 
(mgd) 

 

Basin Large Producers 
Residential and 

Non-residential (1) Total 
15th Street 0.03 0.29 0.32 

24 Road -- 0.18 0.18 

CGVSD -- 0.94 0.94 

Colorado Avenue 0.11 0.30 0.41 

Fruitvale -- 0.87 0.87 

Goat Wash (2) -- 0.33 0.33 

Grand Avenue 0.24 0.68 0.92 

Horizon Drive 0.24 0.52 0.76 

Orchard Mesa 0.13 1.79 1.92 

Paradise Hills 0.02 0.79 0.81 

Ridges -- 0.08 0.08 

River Road North 0.02 0.07 0.09 

River Road North B 0.06 0.19 0.25 

River Road South 0.07 0.02 0.09 

River Trunk 0.06 0.18 0.24 

Rood Avenue 0.05 0.34 0.39 

Rosevale -- 0.07 0.07 

South Side 0.01 0.04 0.05 

Tiara Rado -- 0.28 0.28 

Total 1.04 7.96 9.00 
 
(1) Population equivalents from Table TM3-1 multiplied by the rounded unit rate from Tables TM3-3 and 

TM3-4. 
 
(2) Includes Lime Kiln population and employment. 
 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-10 
 

2. Future Population and Land Use 
 The 2008 Comp Plan land use projections include significant residential, 
commercial and industrial development within the planning period.  Based on 
information from the land use projections and input from the City, a Future 
Service Area Boundary was developed.  It is anticipated that the City will not 
extend service beyond this boundary within the planning period. 
 The 2008 Comp Plan future land use projection is shown on Figure TM3-4 
along with the Future Service Area Boundary.  The 2008 Comp Plan includes a 
variety of land uses and densities.  The land use model from the 2008 Comp 
Plan included the anticipated number of dwelling units (DUs) and employment 
expected by year 2035 for each land use type.  Based on anticipated wastewater 
flows and the City's ability to cost-effectively provide sewer service, it was 
assumed that the following land uses would not be served by the City's 
wastewater collection system:  Agriculture, Agricultural/Forestry Transition, 
Agricultural/Forestry, Conservation, Open Space, Park, Parks/Open Space, and 
Residential Very Low (Rural).  Table TM3-6 summarizes the housing and 
employment projections by land use for the Future Service Area. 
 Land use information was combined with the basin boundaries to develop 
the population and employment by basin for year 2035.  Table TM3-7 
summarizes the additional and total year 2035 projections for population, 
employment, and population equivalents by basin. 
 Since the Future Service Area is not expected to be fully developed by 
2035, some of the development areas will have development densities lower 
than the land use projection. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-11 
 

 

 
Table TM3-6 

 
Housing Units, Population, and Employment for Year 2035 

by Land Use for the Future Service Area (1) 
 

Land Use Density Range 
Projected 

Housing Units Population Employment 
Ag/Forestry Transition --  50  140  0 
Agricultural/Forestry --  0  0  0 
Agriculture > 35 acres  0  0  0 
Business Park 8 DU/acre 

32 jobs/acre 
 3,280  9,840  11,250 

Commercial 20 jobs/acre  0  0 4,680 
Commercial/Industrial 15 jobs/acre  0  0  12,080 
Conservation 1 DU/5 acres  60  190  0 
Cooperative Planning Area Average 5 acres  110  320  0 
Downtown 24 + DU/acre 

96 jobs/acre 
 950  2,840  3,240 

Estate 1 - 3 acres  390  1,160  0 
Industrial 15 jobs/acre  0  0  5,110 
Open Space --  0  0  0 
Park --  0  0  0 
Parks/Open Space --  0  0  0 
Public 20 jobs/acre  0  0  480 
Residential High 14 - 16 DU/acre 

4 jobs/acre 
 3,290  9,860  570 

Residential Low 0.5 - 2 DU/acre  7,880  23,620  0 
Residential Med/High 8 - 16 DU/acre  3,710  11,120  0 
Residential Medium 4 - 8 DU/acre  12,350  37,040  0 
Residential Urban 24 + DU/acre 

4 jobs/acre 
 3,070  9,210  330 

Residential Very Low --  1,210  3,620  0 
Town Center 6 DU average 

10 jobs/acre 
 3,120  9,340  10,690 

URR-5 1 DU/2 acres  890  2,670  0 
Village Center 7 DU average 

28 jobs/acre 
 1,040  3,120  1,490 

Total --  41,370  124,100  49,900 
 
(1) Does not include assigned land uses outside of the Future Service Area Boundary.  Based on 

information provided in "Preferred3-25-9.gdb" from Winston Associates. 
  



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-12 
 

 
 

Table TM3-7 
 

Projected Year 2035 Population and Employment by Basin (1) 
 

 Additional Total 

Basin Employment Population 
Population 

Equivalent (2) Employment Population 
Population 

Equivalent (2) 
15th Street  61  923  953  540  4,306  4,576 
21 Road  2,181  1,481  2,572  2,181  1,481  2,572 
24 Road  5,272  13,302  15,938  7,497  14,262  18,010 
Airport  153  94  170  153  94  170 
Baseline  2  331  332  2  331  332 
CGVSD (3)  10,297  26,353  31,501  13,332  44,908  51,575 
Colorado Avenue  1,246  1,447  2,070  4,525  3,586  5,848 
Fruitvale (3)  1,730  2,738  3,603  5,155  9,677  12,255 
Future River 
Road North 

 2,008  13,356  14,360  2,008  13,356  14,360 

G Road  2,946  951  2,424  2,946  951  2,424 
Goat Wash  200  6,324  6,424  581  10,431  10,721 
Grand Avenue  1,208  1,435  2,039  9,677  9,561  14,400 
Horizon Drive  6,418  6,089  9,298  11,987  9,804  15,798 
Lime Kiln  80  1,102 1,142  273  2,766  2,902 
Orchard Mesa  2,542  23,949  25,220  4,985  34,679  37,171 
Paradise Hills  2,445  9,591  10,814  6,457  15,411  18,640 
Ridges  0  1,910  1,910  99  2,883  2,932 
River Road North  4,767  3,933  6,317  6,042  4,124  7,145 
River Road 
North B 

 474  1,329  1,566  2,070  2,871  3,906 

River Road South  2,741  484  1,855  3,220  505  2,115 
River Trunk  2,276  1,712  2,850  4,759  3,243  5,623 
Rood Avenue  250  533  658  1,773  4,013  4,899 
Rosevale  84  1,864  1,905  287  2,661  2,804 
South Side  96  159  207  942  261  732 
Tiara Rado  0  1,857  1,857  328  5,150  5,313 
Total  49,477  123,247  147,985  91,819  201,315  247,223 
 
(1) Data calculated from "Preferred3-25-9.gdb" from Winston Associates and the Future Basin shape file intersection.   
 
(2)  Population Equivalent = (Employment) * 0.5 + Population. 
 
(3)  CGVSD and Fruitvale are represented in the model as point loads into the collection system. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-13 
 

 
3. Future Wastewater Flow 
 The 1992 Study and 1997 Update used an average residential flow of 
105 gpcd for future growth.  Since these evaluations, the City has continued to 
eliminate remaining combined sewer systems and address areas of high 
infiltration and inflow.  In addition, the use of lower water demand fixtures in 
homes and businesses has resulted in lower wastewater flows.  Based on the 
review of 2007 data and expectations with regard to design and construction 
practices for new development a unit flow of 85 gallons per day (gpd) per 
population equivalent was chosen for future growth.  Table TM3-8 summarizes 
projected ADDF for year 2035 based on existing flows and projected growth. 
 
pjr 
Attachments 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 3 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM3-14 
 

 

 
Table TM3-8 

 
Projected ADDF for Year 2035 

 

Basin 
Existing Large 
Producer Flow Existing ADDF 

Additional 2035 
ADDF Total ADDF 

 (mgd) (mgd) (mgd) (mgd) 
15th Street 0.03 0.29 0.08 0.40 
21 Road -- -- 0.22 0.22 
24 Road -- 0.18 1.35 1.53 
Airport -- -- 0.01 0.01 
Baseline -- -- 0.03 0.03 
CGVSD -- 0.94 2.68 3.62 
Colorado Avenue 0.11 0.30 0.18 0.59 
Fruitvale -- 0.87 0.31 1.18 
Future River Road North -- -- 1.17 1.17 
G Road -- -- 0.21 0.21 
Goat Wash -- 0.33 0.55 0.88 
Grand Avenue 0.24 0.68 0.17 1.09 
Horizon Drive 0.24 0.52 0.79 1.55 
Lime Kiln -- 0.10 0.08 0.19 
Orchard Mesa 0.12 1.79 2.15 4.05 
Paradise Hills 0.02 0.79 0.92 1.73 
Ridges -- 0.08 0.16 0.30 
River Road North 0.02 0.07 0.54 0.63 
River Road North B 0.06 0.19 0.13 0.38 
River Road South 0.07 0.02 0.16 0.25 
River Trunk 0.06 0.18 0.24 0.48 
Rood Avenue 0.05 0.34 0.06 0.45 
Rosevale -- 0.07 0.16 0.23 
South Side 0.01 0.04 0.02 0.07 
Tiara Rado -- 0.28 0.16 0.44 
Total 1.04 7.96 12.55 21.7 
 
(1) Does not include assigned land uses outside of the Future Service Area Boundary.  Based on 

information provided in "Preferred3-25-9.gdb" from Winston Associates. 
 

 



 

 
 

TM4-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Wastewater Collection System Modeling 
 
 
 Technical Memorandum No. 4 (TM 4) provides a summary of the input 
parameters and an evaluation of the hydraulic analyses for both the existing and 
Year 2035 collection system hydraulic models for the City. 
 
A. Modeling Inputs 
 Hydraulic model construction requires the inventory of the collection 
system, system flows, and design parameters.  TM 2 describes the construction 
of the collection system model in terms of physical facilities and an existing 
system inventory.  To complete the modeling process, the following paragraphs 
describe the remaining modeling inputs required for the creation of the collection 
system: 
 

• Dry weather diurnal curve. 
 

• Wet weather diurnal curve. 
 

• Flow allocation. 
 
 
1. Flow Components 
 Wastewater flow consists of the ADDF, wet weather infiltration, and inflow. 
In 2007, the City had 13 flowmeters located throughout the collection system to 
provide flow information in specific drainage basins.  Of these 13 flowmeters,  
 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-2 
 

only two had flow information for all 12 months of the year.  For the 2008 Update, 
the ADDF was approximated using the average flow from each flow meter based 
on the available 2007 data provided by the City. 
 Infiltration is defined as groundwater entering the collection system 
through defective pipes, pipe joints, and manhole structures.  The rate of 
infiltration depends on the depth of groundwater above the defects, the size of 
the defects, and the percentage of collection system submerged.  The variation 
in groundwater levels and the associated infiltration is seasonal and weather 
dependent.  For the 2008 Update, dry weather infiltration contributions are 
accounted for in the per capita contributions from each basin. 
 Inflow is rainfall-related water which enters the collection system from 
sources such as private sewer laterals, downspouts, manholes, defective piping, 
and foundation drains.  Inflow is directly influenced by the intensity and duration 
of a storm event.  Inflow was accounted for in the model by applying a design 
storm curve to the entire system. 
 
2. Diurnal Curve 
 Flow within a collection system varies continuously in response to the 
diurnal pattern of flow input from system users.  Typically, peak flow occurs in the 
morning, with a secondary peak in the evening.  The lowest flows typically occur 
overnight.  The collection system flow response changes in different parts of the 
collection system as flows are added at different locations.  The resulting flow 
pattern recorded at the WWTP may differ significantly from the input pattern, with 
peaking attenuated and timing shifted, as a result of the collection system 
geometry. 
 For the 2008 Update, an extended period simulation (EPS) hydraulic 
model was used, which allows for evaluation of the collection system response 
over time as flow is routed through the hydraulic model.  H2OMAP Sewer uses 
input patterns, which consist of a series of factors applied to the base load, to 
model the variations in flow over the course of a day.  The 24-hour patterns are 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-3 
 

repeated and applied to a 48-hour EPS run so that the effect of initial system 
filling can be accounted for in the first 24 hours and repeatable results can be 
provided in the second 24 hours. 
 The diurnal curve is based on flowmeter data provided by the City and 
discussed previously in TM 3.  Appendix TM3A includes sample diurnal curves 
from each of the flowmeters.  Meter data from several of the flowmeters that 
were not downstream from a lift station were analyzed to determine a typical dry 
weather flow pattern.  Several of the flowmeters, including Orchard Mesa and 
Colorado Avenue, had diurnal curves that appeared to be significantly influenced 
by upstream large producers, large collection system areas, or both.  To provide 
a more consistent pattern for the entire system, a single diurnal curve was 
developed and applied to the entire system.  The 24 Road diurnal curve 
(F1-232-013) was used because it had no large producers, the least flow, and 
the least pipe and, therefore, the least attenuate pattern.  This curve was 
normalized (i.e., an average flow value of one over 24 hours) so its value can be 
used as multipliers to create the input pattern required for the hydraulic model.  
Figure TM4-1 shows the ADDF diurnal curve input to the model, which shows a 
projected, dry weather diurnal peaking factor of 1.8. 
 
3. Wet Weather Curve 
 In order to estimate the impact of rainfall events on the collection system, 
separate wet weather patterns were developed.  The potential impact of rainfall 
events on the collection system can be difficult to estimate, because rainfall 
events typically vary widely in intensity, duration, location, and antecedent 
conditions, all of which can have a significant impact on either a single basin or 
the system as a whole. 
 A five-year, six-hour rainfall event was used to help generate a "typical" 
pattern for evaluation of the wastewater collection system.  Storms produce the 
greatest peak inflow when their duration is equal to or greater than the travel time 
from the furthest point in the collection system to the WWTP (also known as the 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-4 
 

time of concentration).  It is estimated that the time of concentration in the 
collection system is less than six hours.  Even though a shorter storm may have 
a higher intensity level, a longer storm produces a higher peak flow since all 
areas of the collection system are contributing at the same time. 
 The Rational Method was chosen to estimate the runoff volume from the 
five-year event.  The Rational Method uses the formula Q = KiA (where "Q" is the 
runoff in mgd, "K" is runoff coefficient, "i" is the rainfall intensity in inches/hour, 
and "A" is the area in acres) to estimate the runoff based on the rainfall intensity, 
area, and a runoff coefficient.  Based on information from the Mesa County/City 

of Grand Junction Stormwater Management Manual (December 2007), a rainfall 
intensity and time distribution were determined.  Because the collection system 
only sees runoff from a rainfall event via system defects, the runoff coefficients 
are much lower than for a stormwater collection system.  For the 2008 Update, 
runoff coefficients were adjusted to produce the modeled flow at the outlet of the 
basin.  In addition, it was assumed that only 50 percent of the service area 
contributes runoff.  Appendix TM4A includes additional information on 
development of the wet weather diurnal patterns. 
 Based on the results of the wet weather diurnal curve development, the 
projected peak flow at the Persigo WWTP for existing conditions is 19.4 mgd.  
Although Persigo WWTP has received influent flows of over 20 mgd, flows in 
excess of 18 mgd are diverted to a flow equalization basin and flows over 
20 mgd cannot be measured with the current configuration of the influent 
flowmeter.  Since the City completed the Combined Sewer Elimination Project in 
2005, wet weather influent flow to the Persigo WWTP is greatly reduced (both 
peak flow and volume).  Based on the available information, the model appears 
to approximate peak flows at the Persigo WWTP. 
  For each time step, the projected runoff was compared to the projected 
base flow and a new peaking factor was developed.  For conservatism, the wet 
weather pattern was superimposed over the diurnal pattern so that the peaks 
would coincide.  Figure TM4-2 shows the resulting wet weather diurnal patterns. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-5 
 

4. Average Daily Dry Weather Flow 
 The first step in allocating the model was to manually assign the flow from 
CVGSD, Fruitvale, and the large producers to individual manholes.  This 
allocation is detailed in Appendix TM3B.  The remaining flow of 6.14 mgd is 
generated by population and employment throughout the collection system.  The 
existing loading was allocated to the model based on the unit rates calculated for 
each basin that was described in TM 3. 
 For each basin, a manhole selection set was identified as the loading 
manholes.  This exercise excluded manholes that were in areas where there was 
no contributing development and helped assign the flow to appropriate manholes 
for each area.  The "Allocation Manager" tool in H2OMAP Sewer was used to 
create Thiessen polygons around the manhole selection set or junctions to which 
the ADDF was allocated.  Where appropriate, additional "dummy" manholes were 
added to the allocation manager to improve model allocation in areas where 
there were no modeled pipes.  Figure TM4-3 shows an example of the existing 
system allocation methodology.  Flow allocated to the dummy manholes is then 
assigned to the manhole where the collection system would connect to the 
interceptors, rather than at the closest manhole.  The basin boundaries were also 
used in the creation process to ensure the Theissen polygons followed basin 
boundaries.  Table TM4-1 summarizes the allocation of flow to the hydraulic 
model for the existing wastewater collection system analysis. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-6 
 

 

 
Table TM4-1 

 
Existing ADDF Summary 

 
Parameter Flow 

 (mgd) 
CGVSD (1) 0.94 
Fruitvale (1) 0.80 
Ute Large Users (2) 0.39 
Grand Junction Large Users (2) 0.65 
Residential and Non-residential Flow (3) 6.14 

Total ADDF 8.92 
 
(1) Based on annual average flow records provided by the City. 
 
(2) Provided by the City. 
 
(3) Based on TAZ data converted to population equivalents. 
 

 
 
B. Model Calibration 
 Model calibration is the process of checking the simulated results versus 
field observations.  A dry weather calibration of the Grand Junction model was 
performed by matching the daily average simulated flows at the various 
flowmeter locations with the annual dry weather average flows calculated from 
the City's flowmeters.  The model was run for a total of 48 hours to allow for the 
system to "fill" during the first 24-hour period, and flow averages were calculated 
in the model during the second 24-hour period.  Table TM4-2 summarizes the 
ADDF results from the model compared to the 2007 flowmeter results provided 
by the City.  Additional detail on model results for all modeling is included in 
Appendix TM4B. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-7 
 

 
 
 

 
Table TM4-2 

 
Calibration Summary 

 
 ADDF Peak Wet Weather 

Basin 
2007 

Flowmeter  
Model 

Results  
2007 

Flowmeter 
Model 

Results 
(Flowmeter Manhole) (mgd) (mgd) (mgd) (mgd) 

Flowmeters Used in Flow Balancing 

24 Road (F1-232-013) 0.18 0.18   1.18   1.18 

Goat Wash (F1-231-003) 0.35 0.36   1.11   1.37 

Grand Avenue (D2-252-011) 0.93 1.09   6.81   7.06 

Fruitvale (D2-272-011) 0.87 0.86   1.53   2.41 

Horizon Drive (E1-242-002) 0.76 0.76   1.98   2.11 

Orchard Mesa (C1-261-024) 1.96 1.82   3.71   3.76 

Paradise Hills (E3-241-034) 0.80 0.80   2.18   2.06 

River Trunk (D1-252-010) 0.25 0.14   0.77   0.73 

Tiara Rado (G1-211-003) 0.29    0.28(1)   0.86   0.81 

Persigo WWTP (G3-211-018) 8.08 9.07 18.60 19.62 

Flowmeters Excluded from Flow Balancing 

15th Street (D2-271-023) 0.15 0.33   0.37   0.83 

Colorado Avenue (D2-252-069) 1.14 1.90   2.47   4.05 

Horizon Drive Upper (F1-261-026) 0.49 0.69   1.56 2.20 

 
(1) ADDF calculated at inflow into the Tiara Rado Lift Station. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-8 
 

 The results show that there was good correlation of ADDF between 
monitored flow and resulting modeled flow for those basins that had flow meters 
included in the flow balancing discussed in TM 3.  As expected, in those basins 
where the flowmeter data was not used did not match well. 
 For calibration of peak wet weather flows, K values, which are the runoff 
coefficient and are an indicator of the relative inflow contribution from the basin, 
were adjusted until the peak flow from each basin correlated with the monitored 
flow.  As expected, although the minimum K values were used for the 15th 
Street, Colorado Avenue, and Horizon Drive Upper basins, the model results still 
over predicted the flow metering results.  Since these flowmeters had previously 
been excluded from the flow balancing, no further effort was made to try to match 
the flowmeter data. 
 
C. Existing System Hydraulic Evaluation and Analyses 
 Using the calibrated model, the existing system was evaluated for its 
ability to handle existing dry and wet weather flows. 
 
1. Collection System Evaluation 
 The objective of the collection system evaluation is to identify and alleviate 
system deficiencies capable of causing the system to overflow or a basement 
backup.  To identify possible areas where deficiencies exist in the City's main 
interceptors, the ratio of peak wet weather flow to full pipe flow (Qp/Qc) was 
reviewed for every pipe in the model. 
 The criteria used for hydraulic analysis and design of the wastewater 
collection system are shown in Table TM4-3.  For all gravity sewers, a Manning's 
"n" value of 0.013 was assumed.  Force mains were assumed to have a 
Hazen-Williams "C" value of 110. 
 Based on the results of the evaluation, recommendations for facility 
improvements were made. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-9 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-10 
 

 
 

Table TM4-3 
 

Hydraulic Evaluation and Criteria 
 

Parameter Value 
 

Evaluation Criteria for the Existing Collection System 
 

Velocity – Gravity Sewer (at Peak ADDF) 
Minimum 2.5 feet per second (fps) 
Maximum 10 fps 

Velocity – Force Main (when lift station is operating) 
Minimum 2.0 fps 
Maximum 12 fps 

Flow Depth Ratio (d/D) in existing gravity lines 
<0.80 Adequate capacity 
0.80 – 1.20 Watch List 
>1.20 Recommended improvement 

Pump Start/Stop 
<1 per day Configuration change to avoid 

hydrogen sulfide problems. 
1 – 4 per hour Properly sized lift station 
>4 per hour Expand lift station 

 
Design Criteria for Recommended Improvements 

 
Flow Depth Ratio (d/D)  

Interceptor Sewers (≥12 inch) 0.7 
Collector Sewers (<12 inch) 0.6 

Minimum Pipe Slope (feet per foot) 
Pipe Size 
(inches) 

  8 
10 
12 
15 
18 
21 
24 

 
 
0.0040 
0.0030 
0.0022 
0.0015 
0.0012 
0.0010 
0.0008 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-11 
 

2. Existing System Analysis 
 The existing system was modeled under both dry and wet weather 
conditions to identify any areas with existing capacity limitations.  The hydraulic 
model studies were all performed using EPS or dynamic modeling.  This 
approach considers diurnal variations in flow input and differences in travel time 
for system flow peaks (time of concentration) as well as system filling and 
draining.  The model was run for two 48-hour simulations, one for dry weather 
and another for wet weather.  In both cases, results were used from the second 
24-hour period to allow the model to fill during the initial 24-hour period. 
 Table TM4-4 summarizes the percent capacity utilization results for the 
existing system in tabular format.  Figure TM4-4 shows the percent capacity 
results of the wet weather hydraulic model.  In general, the City's interceptor 
system has adequate capacity for existing flows.  The areas that do not have 
adequate capacity are generally flat areas or interceptors that have had 
additional flows from upstream development added. 
 

 
Table TM4-4 

 
Existing Interceptor System Capacity Utilization –  

Peak Flow Wet Weather 
 

 Dry Weather Wet Weather 
Capacity 

Utilization Length Percent Length Percent 
(percent) (feet)  (feet)  
<50  219,747 88  177,470 71 
50 to 80  19,218  8  46,783  19 
80 to 120  10,111   4  16,657   7 
>120  0   0  8,166   3 

 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-12 
 

 The Orchard Mesa Sanitation District has been identified as having 
infiltration issues, and this is reflected in the highest per capita flow rate in the 
City (150 gpcd).  The District is working to reduce infiltration with an aggressive 
rehabilitation project.  Over time, the City may see a reduction in flow contribution 
from this basin, which may address some of the capacity concerns. 
 The Colorado Avenue Line, which includes the Fruitvale Sanitation District 
flows, also showed up as having potential capacity issues. 
 
D. Future System Model Inputs 
 Based on the future land use assumptions from the 2008 Comp Plan, 
service extensions were identified and added to the hydraulic model to extend 
service throughout the Future Service Area.  Figure TM4-5 shows the extensions 
included in the model.  Extensions were divided into two types: 
 

• Developer Extensions 
 

• Trunk Extensions 
 
 
 The developer extensions are areas that can be served by 8- or 10-inch 
sewer lines and serve a single development area or an area with limited future 
growth.  In order for service to be extended to these areas, a developer would 
likely have to construct the connection to the existing system.  Developer 
extensions are identified in Table TM4-5. 
 Trunk extensions, on the other hand, are generally 12-inch and larger and 
will serve multiple developments or areas of more intense development.  These 
extensions are summarized in Table TM4-6 and may be eligible for cost sharing 
with the City if the following criteria are met: 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-13 
 

 
Table TM4-5 

 
Future Developer Extensions 

 
Name Basin Description Diameter Length 

   (inch) (feet) 
21 Road 21 Road 21 Road from J Road to H Road. Southeast along Highway 6 

frontage to Pritchard Wash.  Lift from Pritchard Wash to existing 
8-inch sewer line. 

  8 
10 

 5,300 
 7,200 

25 Road 24 Road 25 Road from Oleaster Court south to connect to 26 Road 
Extension at the I-70 Frontage Road. 

 8 
12 

 1,800
 2,400 

26 Road 24 Road 26 Road from south of Kayden Court to H Road.  West on 
H Road to 25 3/4 Road.  South on 25 3/4 Road to I-70 Frontage 
Road.  West along I-70 to 24 1/2 Road.  South on 24 1/2 Road to 
G Road.  Connect to existing 10-inch line in G Road.  Also 
includes spur from 24 1/4 Road along the north side of I-70 to 24 
1/2-Road. 

  8 
12 
15 

 11,950 
 700 
 3,000 

Alcove 
Drive 

Goat 
Wash 

Starting from the connection to the existing 6-inch line at the 
southern end of Alcove Drive and continuing ¾ mile southwest 
along the drainage. 

8    3,800 

Bella Pago 
Road 

Rosevale Bella Pago Road from its end to tie into the existing system at 
Country Club Road. 

  8  2,050 

Broadway Tiara 
Rado 

South Broadway from Wingate Drive north across Highway 340.  
Continuing northeast to connect to 8-inch line at Washington 
Court. 

  8  8,100 

C Road Orchard 
Mesa 

C Road from 30 3/4 Road alignment west to 30 Road.  A lift 
station at 30 Road lifts flow into a 6-inch force main from C Road 
to B 1/2 Road. 

6 
10 

2,650 
3,900 

E 1/2 Road Tiara 
Rado 

E 1/2 Road and the 20 3/4 Road alignment.  Northwest to E 
3/4 Road.  West of E 3/4 Road to connect to the existing 12-inch 
line in 20 1/2 Road. 

  12  2,100 

Easter Hill Goat 
Wash 

West side of Easter Hill going west and connecting into the 
existing 12-inch line in Redland Parkway. 

  8  1,900 

Greenwood 
Drive 

Lime Kiln Starting from the existing 8-inch line in Monarch Point heading 
south and then east along Broadway Street.  Continue along 
Broadway Street and connect to the 8-inch line in Lime Kiln 
Gulch. 

  8  2,400 

Hwy 50 Orchard 
Mesa 

Along the northeastern boundary of the Veterans Memorial Park 
(along Highway 50).  Connect into existing 15-inch line at 
Highway 50 and 27 3/4 Road. 

  8  2,550 

Lime Kiln 
Gulch 

Lime Kiln From the corner of Escondido Circle and Desert Hills Road 
southwest along the drainage to connect into the existing line at 
Broadway and Lime Kiln Gulch. 

8    6,350 

Mira Monte 
Road 

Rosevale Starting from the end of the 8-inch line in Mt. Sopris Drive and 
continuing south along Mira Monte Road. 

  8  3,000 

Monument 
Road 

Ridges Along Monument Road from southwest of Mariposa Drive to the 
base of the hill below Country Club Park Drive.  Flow will be lifted 
into the 6-inch line in Country Club Park Drive.  

  8  5,200 

Redlands 
23 Road 

Goat 
Wash 

From the south end of the existing line in 23 Road southwest. 8    3,600 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-14 
 

 
Table TM4-5  

 
Future Developer Extensions 

(Continued) 
 

Name Basin Description Diameter Length 
   (inch) (feet) 

Rosevale 
Road 

Rosevale Rosevale Road from Little Park Road north to connect to the 
existing 8-inch line at C 1/2 Road. 

  8  2,150 

Wildwood Tiara 
Rado 

Starting at the 8-inch line at the south end of Escondido Drive.  
One line south along Wildwood Drive and a second line 
following Lime Kiln Gulch south. 

  8  6,300 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-15 
 

 
 

Table TM4-6 
 

Future Trunk Extensions 
 

Name Basin Description Diameter Length 

   (inch) (feet) 

22 Road Future 
River Road 
North 

22 Road from J Road south to Highway 6.  West on 
Highway 6 to existing 8-inch line at Valley Court. 

  8 
10 
12 
18 

 5,300 
 3,100 
 3,500 
 2,800 

23 Road Future 
River Road 
North 

23 Road from J Road south to H Road.  West on H Road 
to Foxfire Court.  South on Foxfire Court to G 3/4 Road.  
West on G 3/4 Road to connect into 22 Road Extension. 

  8 
10 
12 
15 
18 

 3,850 
 1,350 
 3,650 
 5,200 
 2,950 

24 1/2 Road 24 Road 24 1/2 Road from I Road south to I-70.   8 
10 
12 

 4,100 
    1,200 
 2,300 

29 Road Orchard 
Mesa 

A 1/2 Road from 30 3/4 Road west to 30 Road.  North on 
30 Road to B 1/2 Road.  West on B 1/2 Road to 29 Road.  
North on 29 Road.  Cross the Colorado River on the 
29 Road alignment and continue north to C 1/2 Road.  
West on C 1/2 Road to 28 3/4 Road.  North on 28 3/4 Road 
to C 3/4 Road.  Parallel existing 18-inch line in C 3/4 Road 
back to the Southside Interceptor. 

15 
18 
24 

 9,250 
 11,750 
 8,900 
 

G Road G Road G Road from 23 3/4 Road alignment west to 23 1/4 Road 
alignment.  South along 23 1/4 Road alignment to 
Highway 6.  Cross Highway 6 and Denver and Rio Grande 
Western Railroad tracks and connect to existing 54-inch 
River Road Interceptor. 

12  5,200 

I-70 CGVSD Starting from the connection to the existing 8-inch line at 
the northern end of 29 Road.  Continuing north across I-70 
in Highline Canal Road.  North of I-70, one segment to the 
west for 1/2 mile and then north.  A second segment going 
east approximately 1-1/2 miles to the alignment of 
30 3/4 Road and then heading northeast. 

  8 
12 
15 

 9,700 
 3,700 
 3,600 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-16 
 

 
• The extension is identified in the 2008 Update. 

 
• The area is expected to see additional development within the next 

three years. 
 

• The developer is able to pay for 15 percent of the total cost. 
 
 
 The designation of developer or trunk extension may vary based on 
changes in City policy, planned development at the time of construction, or other 
factors. 
 Several of the extensions do not connect directly to interceptor sewers.  
For modeling purposes, these areas were loaded into the model either as a point 
load at the nearest downstream interceptor manhole, or a pipe was added to 
connect them to the model.  In either case, the capacity of the smaller collection 
system lines was not evaluated as part of the 2008 Update.  The following 
extensions were not connected directly into the model: 
 

• 21 Road 

• 24 1/2 Road 

• 29 Road 

• Alcove Drive 

• Bella Pago 

• Broadway 

• C Road 

• Greenwood Drive 

• Lime Kiln Gulch 

• Mira Monte Road 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-17 
 

• Monument Road 

• I-70 

• Redlands 23 Road 

• Rosevale Road 

• Wildwood 

 
E. Future System Hydraulic Analyses 
 Following the base year analyses, the interceptors were analyzed under 
the projected buildout conditions.  The initial future model runs included 
extensions with an assumed diameter and future flow allocated to the model.  
The only change to the existing modeled pipes was City's planned abandonment 
of the Ridges Lift Station and rerouting of the flow to the Connected Lakes Lift 
Station.  Table TM4-7 and Figure TM4-6 show the impact of future growth on the 
capacity of the City's interceptor system.  Additional detail on model results is 
included in Appendix TM4B. 
 

 
Table TM4-7 

 
Future Interceptor System Capacity Utilization –  

Wet Weather 
 

Capacity Utilization Length 
Percent of Wastewater 

Collection System 
(percent) (feet)  
<50 308,700 56 
50 to 80 148,300 27 
80 to 120   57,400 10 
>120   34,900   7 

 
 
 The Redlands area (south of the Colorado River and west of the Gunnison 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-18 
 

River) has limited potential for significant growth, and the existing system will be 
able to handle the additional flows. 
 Additional growth in the Orchard Mesa Basin will cause additional stress 
on the existing collection system in this basin.  The 29 Road Extension is planned 
to move some of the Orchard Mesa flow into the CGVSD basin.  The 29 Road 
Extension flows, in combination with the additional growth in CGVSD, will exceed 
the capacity of the existing Southside Interceptor. 
 Growth in the 24 Road, Paradise Hills, and Horizon Drive basins may 
result in localized capacity issues especially in the 24 Road and Horizon Drive 
interceptors. 
 Based on the results of the future modeling and the evaluation criteria in 
Table TM4-3, a series of improvements were developed.  Pipe segments of 
concern (utilization over 80 percent) were reviewed and placed into either a 
watch list or improvement list.  TableTM4-8 identifies pipe segments, which are 
of concern from an existing or future capacity standpoint, but do not justify an 
improvement.  It is difficult to tell in these areas when, or if, relief will be needed. 
The City should monitor these areas to determine appropriate action and be 
cautious of allowing additional upstream development without additional 
investigation.  These watch list areas are shown on Figure TM4-7.  Pipe 
improvements were identified for areas that showed significant capacity issues. 
Improvements were developed as either parallel or replacement pipes, with 
guidance from City staff as to the type of improvement.  In general, parallel 
replacements were identified for areas in which diverting flow to a new alignment 
was possible and if the existing pipe is in good condition.  Replacement pipes 
were recommended in more restricted areas and for pipes that have a shorter 
remaining service life.  Figure TM4-7 shows the sizing and location of the various 
improvements, which are summarized in Table TM4-9. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-19 
 

 
 
 
 
 
 

 
Table TM4-8 

 
Watch List 

 
Name Basin Description 

24 1/2 Road Paradise Hills 24 1/2 Road from Industrial Boulevard to Highway 6. 
B 1/2 Road Orchard Mesa B 1/2 Road from 27 1/2 Road to 29 Road. 
Horizon Drive 1 Horizon Drive Horizon Place from 12th Street to 7th Street.  

Continue west to 1st Street and North Ridge Drive. 
Horizon Drive 2 Horizon Drive 25 1/2 Road from Pinyon Avenue to F Road. 
Patterson Road Paradise Hills F Road from Northgate Drive west to 241/2 Road.  

South to River Road. 
Redlands Goat Wash Tiffany Drive from Village Way to Redlands Parkway. 
River Trunk -- River Road from 23 3/4 Road northwest to Valley 

Court. 
Unaweep Avenue Orchard Mesa Unaweep Avenue from Mountain View Street to Hopi 

Drive. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-20 
 

 
 

Table TM4-9 
 

Recommended Improvements 
 

Diameter Length Name Basin Description 

(inches) (feet) 

Replacement Line 

24 Road  24 Road G Road one segment east of 24 1/2 Road west to 24 Road. 
South on 24 Road to F 1/2 Road.  West of F 1/2 Road to the 
end of the street.  South to F Road.  Across Highway 6 to 
the River Trunk Interceptor. 

18 8,800 

Connected 
Lakes 

Goat 
Wash 

(1) Replace 300 feet of 8-inch line with 12-inch directly 
upstream of the lift station. 

(2) Expand Connected Lakes Lift Station with 2, 500-gpm 
pumps. 

(3) Replace force main from the Connected Lakes Lift 
Station along the existing alignment to South Rim Drive 
and Promontory Court. 

(4) Replace gravity line from South Rim Drive and 
Promontory Court to South Rim Drive and Redlands 
Parkway (2,700 feet). 

8 
12 

3,550 
3,000 

Crosby Avenue -- West Gunnison Avenue from Crosby Avenue to River Road. 27 400 

Orchard Mesa 
Lines 

Orchard 
Mesa 

(1) Unaweep Avenue from Mountain View Street to 
27 Road.  27 Road south to B 3/4 Road. 

(2) 27 1/2 Road north 600 feet, west across Parkview 
Drive.  Diagonally northwest to B 3/4 Road.  West on 
B 3/4 Road to 27 Road. 

(3)  B 3/4 west from 27 Road to Gary Drive.  North 600 feet 
then west to Linden Avenue.  North on Linden Avenue 
to Glenwood Drive.  

15 
24 
30 

4,600 
3,500 
7,250 

Paradise Hills Paradise 
Hills 

Along Leach Creek beginning at manhole H1-261-009 
to H Road.  Cross H Road and continue south to 
Manhole G4-261-017. 

10 
12 

1,550 
300 

Southside Southside Riverside Parkway and C 3/4 alignment west to 15th Street. 
South on 15th Street to Winters Avenue.  West on Winters 
to 10th Street.  Southwest to Noland Avenue.  West on 
Noland Avenue to 7th Street.  South approximately 150 feet 
then continue west beyond Highway 50.  Northwest along 
Riverside Park Drive to West Colorado Avenue.  North 
approximately 750 feet.  

30 
36 

6,400 
6,500 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 4 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin  B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM4-21 
 

 
 

Table TM4-9 
 

Recommended Improvements 
(Continued) 

 
Diameter Length Name Basin Description 

(inches) (feet) 

Parallel Line 

Colorado 
Avenue 

Colorado 
Avenue 

Colorado Avenue from 7th Street to Spruce Avenue.  
Spruce Avenue to Main Street. 

15 3,650 

Ridges Ridges Reroute flow from the Ridges lift station across South 
Broadway and northeast down to the Redlands Power 
Canal.  Continue northwest along the Canal to the 
Connected Lakes Lift Station. 

8 
12 

2,900 
4,300 

River Road -- River Road from 21 1/2 Road southeast approximately 
600 feet. 

36 650 

Rood Avenue Rood 
Avenue 

Grand Avenue from 28 Road to 21st Street.  South to Rood 
Avenue.  Rood Avenue to 14th Street. 

21 7,900 

 
 
pjr 
Attachments 



 

 
 

TM5-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Persigo WWTP Site Expansion Considerations 
 
 
 Technical Memorandum No. 5 (TM 5) provides a discussion of 
considerations for expanding the Persigo WWTP beyond the current capacity.  
The objective is to determine if the plant site has adequate space to 
accommodate future projected flows based on the City's Comprehensive Plan 
(as of March 2009) and the 2008 Update. 
 
A. Introduction and Projected Flows 
 The existing Persigo WWTP was constructed in 1980 with a maximum 
month design capacity of 12.5 mgd for basic secondary treatment and 
disinfection, but without ammonia removal.  The plant site was laid out and 
designed for expansion to 25 mgd at build-out. 
 
1. Introduction and Existing Flows 
 The 2007 annual average and instantaneous maximum flows were 8.1 
and 18.6 mgd, respectively, as summarized in Table TM5-1.  The existing facility 
is an activated sludge treatment plant that utilizes primary clarifiers and both 
anaerobic and aerobic digestion for solids processing.  Unit processes include 
influent headworks and pumping, primary clarification, activated sludge aeration, 
final clarification, sludge pumping, and gaseous chlorine and sulfur dioxide for 
disinfection and dechlorination. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-2 
 

 
Table TM5-1 

 
Design and Current Flows at the Persigo WWTP 

 
Criteria Flow 

 (mgd) 
Design Maximum Month Flow 12.5 
2007 Annual Average Flow   8.1 
2007 Instantaneous Maximum Flow 18.6 

 
Note:  2007 flow values based on data from the flowmeter on the River Road Interceptor. 
 

 
 
2. Projected Flows 
 The year 2035 annual average daily flow for this study is projected to be 
20.8 mgd.  The maximum month flow, which is the basis for the plant capacity 
rating is projected to be 1.25 times the average flow, or 25.75 mgd.  Therefore, 
the hydraulic capacity of the WWTP can be expanded to meet the City's needs 
for the foreseeable future. 
 However, this evaluation considered other factors such as how potential 
future regulatory requirements may impact the space needed for future treatment 
facilities.  The next section discusses that evaluation. 
 
B. Future Expansion Considerations and Requirements 
 This evaluation considered the following in determining land area 
requirements for future treatment facilities: 
 

• Physical space available to accommodate expansion for hydraulic 
flows and biological loads. 

 
• Additional facilities that may be needed to meet future discharge 

permit limits. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-3 
 

 In addition, the City requested that the north area of the plant site be 
reserved for future solar power generation facilities. 
 It is anticipated that future regulatory and discharge permit requirements 
may include: 
 

• Tighter ammonia limits. 
 

• Partial or full denitrification (nitrate reduction) to limit nutrient 
loadings. 

 
• A high level of phosphorous removal to limit nutrient loadings. 

 
• Increased waste strength concentrations due to drought conditions, 

reductions in infiltration and inflow, and the reduction of storm flows 
from the elimination of the combined sewer system. 

 
 
 The approach for the evaluation of future facility requirements was to 
forecast the major unit process land area requirements and allow another 
50 percent for access roads, set backs from other structures, and support 
facilities.  Existing facilities were assumed to be used to the maximum extent 
possible.  The evaluation was based on providing 37.5 mgd of maximum month 
treatment capacity. 
 
1. Storm Water Basins 
 Since storm flows have been reduced to the WWTP, no expansion of the 
overflow basins is anticipated. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-4 
 

2. Headworks and Influent Pumping 
 The existing flow metering, screening, grit facilities, and influent pumping 
can be expanded to meet future capacity needs.  If expanded headworks 
facilities are needed, there is sufficient land area immediately to the east of the 
existing headworks. 
 
3. Primary Clarifiers 
 Additional Primary Clarifiers 3 and 4 can be added to the east of the 
existing units, based on a design maximum month overflow rate of between 800 
and 900 gallons per day per square foot (gpd/sq ft). 
 
4. Three-Stage Activated Sludge 
 Three-stage activated sludge treatment, including biological phosphorous 
(Bio-P) removal, first-stage denitrification, and nitrification, will respectively 
require 45, 75, and 420 minutes of detention time at summer maximum month 
flow conditions.  Consequently, additional activated sludge basins will be 
required. 
 
5. Secondary Clarifiers 
 If the integrated fixed film activated sludge (IFAS) process is used, it is 
assumed the secondary clarifiers will be hydraulically limited to 800 gpd/sq ft at 
maximum month flow.  With the IFAS scenario, two additional clarifiers, both 
115 feet in diameter, will be required.  If IFAS is not used, it is anticipated that the 
secondary clarifiers will be solids limited, with an equivalent hydraulic loading rate 
of about 600 gpd/sq ft.  In this case, three additional, 115-foot secondary 
clarifiers will be needed. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-5 
 

6. UV Disinfection 
 The existing chorine contact facilities can be retrofitted to accommodate 
UV disinfection.  Therefore, no additional area will be required. 
 
7. Anaerobic Digestion 
 For anaerobic digestion, it was assumed that all primary and waste 
activated sludge (WAS) solids would be anaerobically digested, with energy 
recovery of the digester gas and phosphorous recovery from the phosphorous-
rich WAS.  A combined primary and WAS generation rate of 2,000 pounds per 
million gallons (mil gal), or 75,000 pounds per day (ppd), was assumed for 
37.5 mgd.  A combined primary and WAS solids concentration of 4 percent is 
anticipated, based on the use of rotary drum thickeners (RDTs) for the WAS.  
This resulted in a total estimated feed flow to the anaerobic digesters of 
225,000 gpd. For a 15-day solids retention time (SRT), the required capacity 
would be 3.375 mil gal.  Each of the two existing digesters has a capacity of 
590,000 gallons.  Therefore, a total of six anaerobic digesters, or four additional 
units would be needed. 
 
8. Sludge Thickening and Dewatering 
 RDTs were assumed for WAS thickening and centrifuges for dewatering of 
the anaerobically digested sludge.  Three, 200-gpm RDTs and three centrifuges 
will be needed based on the following estimates: 
 
 WAS Thickening Rate (assume 24/7 wasting): 
 

1,000 lbs/mil gal x 37.5 mgd = 37,500 ppd @ 0.7% underflow 
 
37,500 ppd x 100/0.7 x 1 gal/8.34 lbs = 642,000 gpd  
@ 200 gpm/RDT = 3 units 

 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-6 
 

 Dewatering of Anaerobically Digested Sludge: 
 

75,000 ppd x 0.6 x 100/2.5 (based on 2.5% digested sludge solids 
concentration) x 1 gal/8.34 lbs = 216,000 gpd 
 
@ 1 dewatering shift per day, 7 days per week, and assume 
150 gpm/centrifuge = 3 centrifuges 

 
 
9. Sludge Drying Beds 
 No additional drying beds were assumed.  The existing beds were 
assumed to be used as emergency dewatered sludge storage pads. 
 
10. Second-Stage Activated Sludge Denitrification/Sludge Reaeration 
 Activated sludge Stages 4 and 5 can be added onto the end of the existing 
three stages, based on the following summer maximum month calculations: 
 

45 minutes for Second-Stage Denitrification with Methanol 
 
15-minute Reaeration to burn off excess methanol for a total of 
60 minutes at maximum month flow 
 
V=td x Q = 1/24 x 37.5 mgd = 1.6 mg @ 15 ft side water depth 
(SWD) = 14,260 sq ft or 0.32 acres 

 
 
11. Advanced Waste Treatment for Phosphorus Polishing 
 It was assumed that coagulation, flocculation, sedimentation, and filtration 
will need to meet a total phosphorus limit of less than 0.05 milligrams of 
phosphorus per miter (mg-P/L).  Assuming an aided sedimentation rate of 
5 gallons per minute per square feet (gpm/sq ft) and 30 minutes of detention  
 
time for coagulation and flocculation, then the sedimentation area of 5 gpm/sq ft 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 5 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM5-7 
 

= 37.5 mgd/(1440 x 5 gpm/sq ft) = 5,200 sq ft.  Adding 7,200 sq ft for coagulation 
and flocculation = 12,400 sq ft total (0.28 acre).  Assuming a granular media 
filtration rate of 4 gpm/sq ft at maximum month flows, the filter area required = 
37.5 mgd/(1,440 x 5 gpm/sq ft) = 6,500 sq ft (0.15 acre).  The combined total for 
the Advanced Waste Treatment = 7,200 sq ft for coagulation and flocculation 
plus 5,200 sq ft for sedimentation, and 6,500 sq ft for filtration for a total of 
18,900 sq ft, or 0.43 acre. 
 Figure TM5-1 shows the projected plant layout and facility area 
requirements. 
 
C. Conclusion 
 The existing plant site should be adequate to accommodate expansion of 
the facility to at least 37.5 mgd, which is well in excess of the projected 2035 
capacity of 25.75 mgd.  In addition, there is sufficient land area to accommodate 
the solar facilities at the north end of the plant.  This evaluation should be used 
as a preliminary planning guide only.  As permit regulations are more clearly 
defined and treatment processes identified to meet the regulations, the land area 
requirements need to be revisited and confirmed. 
 
pjr 
Attachment 



 

 
 

TM6-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update August 4, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Recommendations, Phasing, and Capital Costs 
 
 
 Technical Memorandum No. 6 (TM 6) provides a summary of the 
recommendations from the 2008 Update.  In addition, planning level capital costs 
and phasing have been prepared for recommended improvements and 
extensions. 
 
A. Recommendations 
 Recommendations were developed for several types of improvements 
during the course of the 2008 Update.  Although many of the improvements are 
described in other parts of the report, they are summarized here for convenience.  
In addition, Figure TM6-1 shows all of the recommended capital improvements 
related to the interceptor system.  These recommendations include: 
 

• Extensions (Trunk or Developer) 

• Ridges Lift Station Abandonment 

• Connected Lakes Lift Station Expansion 

• Capacity Improvements (Parallel or Replacement) 

• 29 Road Extension Alternative 

• Watch List 

• Changes in Development Density 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-2 
 

• Persigo WWTP 

• Other Recommendations 
 
1. Extensions 
 Based on land use development from the 2008 Comp Plan and the future 
service area boundary, extensions were identified to serve all residential or 
commercial land uses in the future (no extensions were identified for agricultural 
or open space land uses).  Preliminary alignments were identified and slopes 
calculated from available information on ground elevation.  It was assumed that 
manholes would be at least 4 feet deep and that they would not exceed 20 feet in 
depth.  Using land use density information from the 2008 Comp Plan, the 
extension lines were sized using the criteria in Table 4-3.  Extensions were then 
split into developer and trunk extensions based on their size and type of 
development served.  Final alignment, slope, and size will need to be adjusted 
when additional information is available based on the approved development 
plat.  Table TM6-1 summarizes the extensions, which are shown on 
Figure TM6-1. 
 
a. Trunk Extensions 
 In areas where there is higher density development planned, multiple 
developers, or a larger line size is needed, the City is willing to participate with 
developers in providing service to new areas if the following criteria are met: 
 

• The extension is identified in the current Comprehensive 
Wastewater Basin Study. 

 
• The served area is expected to develop in the next three to five 

years. 
 

• The developer is willing to contribute 15 percent of the cost. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-3 
 

 
 

Table TM6-1 
 

Future Extensions 
 

Name Basin Diameter Length 

  (inches) (feet) 

Developer Extensions    

21 Road 21 Road   8 
10 

  5,300 
  7,200 

25 Road 24 Road   8 
12 

  1,800 
  2,400 

26 Road 24 Road   8 
12 
15 

11,950 
     700 
  3,000 

Alcove Drive Goat Wash  8   3,800 

Bella Pago Road Rosevale 8   2,050 

Broad way Tiara Rado   8   8,100 

C Road Orchard Mesa 6 
10 

  2,650 
  3,900 

E 1/2 Road Tiara Rado 12   2,100 

Easter Hill Goat Wash   8   1,900 

Greenwood Drive Lime Kiln   8   2,400 

Hwy 50 Orchard Mesa   8   2,550 

Lime Kiln Gulch Lime Kiln 8 6,350 

Mira Monte Road Rosevale   8   3,000 

Monument Road Ridges   8   5,200 

Redlands 23 Road Goat Wash 8 3,600 

Rosevale Road Rosevale   8  2,150 

Wildwood Tiara Rado   8   6,300 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-4 
 

 
Table TM6-1 

 
Future Extensions 

(Continued) 
 

Name Basin Diameter Length 

  (inches) (feet) 

Trunk Extensions    

22 Road Future River Road North   8 
10 
12 
18 

  5,300 
  3,100 
  3,500 
  2,800 

23 Road Future River Road North   8 
10 
12 
15 
18 

  3,850 
  1,350 
  3,650 
  5,200 
  2,950 

24 1/2 Road 24 Road   8 
10 
12 

  4,100 
   1,200 
  2,300 

29 Road Orchard Mesa 15 
18 
24 

  9,250 
11,750 
  8,900 

G Road G Road 12   5,200 

I-70 CGVSD   8 
12 
15 

  9,700 
  3,700 
  3,600 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-5 
 

b. Developer Extensions 
 For smaller development areas and line sizes, the developer is expected 
to bear the full cost of the sewer line.  These lines are then turned over to the 
City before any service connections are allowed. 
 
2. Ridges Lift Station Abandonment 
 The Ridges Lift Station is nearing the end of its service life.  In addition, 
construction of the Connected Lakes Lift Station has provided a way for the 
Ridges Lift Station to be replaced with a gravity line to the Connected Lakes Lift 
Station.  The proposed alignment of the Ridges Line is shown on Figure TM6-1.  
The size and length of this line is shown in Table TM6-2. 
 
3. Connected Lakes Lift Station Expansion 
 The additional flows from the Ridges Lift Station, in combination with 
additional higher density development in the Goat Wash Basin, is projected to 
exceed the capacity of the Connected Lakes Lift Station, as well as the 
downstream force main and some of the downstream gravity lines.  The 
requirements for the future lift station are included in Table TM6-2. 
 
4. Capacity Improvements 
 Modeled flows which caused pipes to exceed 120 percent of capacity 
were grouped into capacity improvements.  For the 2008 Update, it was assumed 
that the improvement would be along the same alignment and slope as the 
existing interceptor.  When the improvement is constructed an alternate 
alignment or changes in slope are possible and may affect the diameter or length 
of the improvement.  Table TM6-2 summarizes recommended capacity improve-
ments, which are shown on Figure TM6-1. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-6 
 

 
 
 
 

 
Table TM6-2 

 
Recommended Capacity Improvements 

 
Name Basin Diameter Length 

  (inches) (feet) 

Replacement Line    

24 Road  24 Road 18 8,800 

Connected Lakes  
Lift Station 

Goat Wash 8 (force main) 
12 

1,300-gpm lift station 

3,550 
3,000 

-- 
Crosby Avenue -- 27    400 

Orchard Mesa Lines Orchard Mesa 15 
24 
30 

4,600 
3,500 
7,250 

Paradise Hills Paradise Hills 10 
12 

  1,550 
   300 

Southside Southside 30 
36 

6,400 
6,500 

Parallel Line    

Colorado Avenue Colorado Avenue 15 3,650 

Ridges Ridges   8 
12 

2,900 
4,300 

River Road -- 36    650 

Rood Avenue Rood Avenue 21 7,900 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-7 
 

a. Parallel Lines 
 In areas where there was adequate space and the existing pipe is in good 
condition, parallel lines were used to alleviate capacity concerns. 
 
b. Replacement Lines 
 In areas with poor pipe condition or limited space, replacement of the 
existing line is the preferred approach. 
 
5. 29 Road Extension Alternative 
 The 29 Road Extension requires crossing the Colorado River along the 
29 Road alignment.  As an alternative to this extension, the line along B1/2 Road 
could be replaced with a larger line and the Orchard Mesa Interceptor 
Improvements upsized.  Although the load on the eastern half of the Southside 
Interceptor would be decreased, this line would still need to be replaced and 
upsized to handle projected flows from CGVSD.  Figure TM6-2 shows the 
improvements and sizing required with both the 29 Road Extension and the 
alternate.  Table TM6-3 summarizes the differences in line length and diameter 
for the two alternatives. 
 
6. Watch List 
 For areas with peak flows greater than 80 percent of pipe capacity, but 
less than 120 percent, a Watch List was developed.  Although no capacity 
recommendations were made for these areas, the City should remain vigilant 
with these areas.  If the pipe condition deteriorates and it requires replacement, 
consideration should be given to upsizing the pipe.  If upstream development 
density is higher than projected, this area should be reevaluated to determine if 
there is adequate capacity in the line.  Table TM6-4 summarizes the Watch List 
Areas shown on Figure TM6-1. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-8 
 

 

 
Table TM6-3 

 
29 Road Extension Alternatives 

 
Name Diameter Length 

 (inches) (feet) 
Alternative 1 – 29 Road Extension, Orchard Mesa Replacements, and Southside Replacement 

29 Road Extension  15 
18 
24 

  9,250 
11,750 
  8,900 

Orchard Mesa Replacements 15 
24 
30 

  4,600 
  3,500 
  7,250 

Southside Replacement 30 
36 

  6,400 
  6,500 

Alternative 2 – Orchard Mesa Replacements and South Side Replacement 
29 Road Extension  15 

18 
   7,900 
   1,300 

Orchard Mesa Replacements 15 
21 
24 
30 

   4,600 
13,300 
  3,500 
 7,250 

Southside Replacement 30 
36 

  6,400 
  6,500 

 
 

 
Table TM6-4 

 
Watch List 

 
Name Basin Description 

24 1/2 Road  Paradise Hills 24 1/2 Road from Industrial Boulevard to Hwy 6. 
B1/2 Road Orchard Mesa B1/2 Road from 27 1/2 Road to 29 Road. 
Horizon Drive 1 Horizon Drive Horizon Place from 12th Street to 7th Street.  Continue 

west to 1st Street and North Ridge Drive. 
Horizon Drive 2 Horizon Drive 25 1/2 Road from Pinyon Avenue to F Road. 
Patterson Road Paradise Hills F Road from Northgate Drive west to 24 1/2 Road.  

South to River Road. 
River Trunk -- River Road from 23 3/4 Road northwest to Valley Court. 
Unaweep Orchard Mesa Unaweep Avenue from Mountain View Street to Hopi 

Drive. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-9 
 

7. Changes in Development Density 
 The 2008 Update is based on projected development densities from the 
2008 Comp Plan (March 2009).  When development occurs, however, it may be 
significantly different from the current projections.  To assist the City in evaluating 
development plans in the future compared to current planning recommendations, 
two tools have been developed. 
 
a. Slope and Capacity Curves 
 Based on the design criteria in Table 4-3 and 85 gpcd, Figures TM6-3 and 
TM6-4 were developed to help estimate the PEs that can be served with various 
pipe sizes assuming minimum pipe slope and a Qp/Qf of either 70 or 85 percent 
for pipes less than 12-inch diameter and 12-inch diameter or larger, respectively. 
This tool can be used as a "rule of thumb" to give City staff a feel for the 
appropriate pipe size.  Often, pipes can be laid at slopes greater than the 
minimum slope providing additional capacity. 
 
b. Alternate Extension Sizing 
 For areas north of I-70 and in Orchard Mesa, extensions were sized both 
for the projected development density, as well as a density half or double the 
projected density.  This will help give City staff a feel for the sensitivity of the pipe 
sizing to the development density.  Table TM6-5 summarizes this information, 
which is also shown on Figure TM6-1. 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-10 
 

 
 

Table TM6-5 
 

Alternate Extension Sizing 
 

 Projected Development, PEs Diameter (inches) – Length(feet) 

Extension 

2008 
Comp 
Plan 

Development at 
50 Percent of 
2008 Comp 

Plan 

Development at 
200 Percent of 

2008 Comp 
Plan 

2008  
Comp  
Plan 

Development 
at 50 Percent 

of 2008 
Comp Plan 

Development 
at 200 Percent 
of 2008 Comp 

Plan 
North of I-70 

21 Road   2,550 1,300    5,100   8 –   5,300 
10 –   7,200 

  8 – 12,500   8 –   5,300 
12 –   7,200 

22 Road   5,150 2,550 10,250   8 –   5,300 
10 –   3,100 
12 –   3,500 
21 –   2,800 

  8 –   8,400 
10 –   3,500 
15 –   2,800 

  8 –   3,950 
10 –   1,300 
12 –   3,100 
15 –   3,500 
24 –   2,800 

23 Road   9,100 4,550 18,200   8 –   3,850 
10 –   1,350 
12 -   3,650 
15 –   5,200 
18 –   2,950 

  8 –   5,200 
10 –   3,650 
12 –   8,200 

  8 –   3,850 
12 –   5,000 
18 –   4,300 
21 –   3,900 

24 1/2 Road   4,550 2,300    9,100   8 –   4,100 
10 –   1,200 
12 –   2,300 

  8 –   5,300 
10 –   2,300 

10 –   4,100 
12 –   1,200 
15 –   2,300 

25 Road      300    150      650   8 –   1,800 
12 –   2,400 

  8 –   1,800 
12 –   2,400 

  8 –   1,800 
12 –   2,400 

26 Road   1,700    850   3,400   8 –  11,950 
12 –      700 
15 –   3,000 

  8 – 11,950 
12 –   3,700 

10 – 11,950 
12 –      700 
18 –  3,000 

G Road   2,100 1,050   4,200 12 –   5,200 12 –   5,200 12 –   5,200 

I-70   6,000 3,000 11,950   8 –   9,700 
12 –   3,700 
15 –   3,600 

  8 –   9,700 
10 –   3,700 
12 –   3,600 

  8 –   5,200 
10 –   4,500 
15 –   3,700 
21 –   3,600 

Orchard Mesa 

C Road   2,500 1,250   5,050 10 –   3,900   8 –   3,900 12 –   2,600 
15 –   1,300 

29 Road 11,850 5,900 23,650 15 –   9,250 
18 – 11,750 
24 –   8,900 

12 –   9,250 
15 – 11,750 
18 –   8,900 

18 –   2,050 
21 –   7,200 
24 – 11,750 
30 –   8,900 

Southside (1) 11,850 5,900 23,650 30 -   4,100 
36 –  8,750 

30 -  6,500 
36 -  6,350 

36 -  6,500 
42 – 6,350 

 

(1) Southside sees the same growth as the 29 Road Extension. 
 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-11 
 

8. Persigo WWTP 
 The existing plant site should be adequate to accommodate expansion of 
the facility to at least 37.5 mgd, which is well in excess of the projected 2035 
capacity of 25.75 mgd.  As permit regulations are more clearly defined and 
treatment processes identified to meet the regulations, the land area 
requirements need to be revisited and confirmed. 
 
9. Other Recommendations 
 Although hydraulic modeling of the interceptor system is a good tool for 
assessing the hydraulic capacity of the large sewer conduits within the collection 
system, there are other areas of the collection system that should also be 
addressed. 
 
a. Additional Collection System Modeling 
 In addition to capacity issues in the main lines, there is also the potential 
for capacity problems in the smaller 8- and 10-inch lines that were not included in 
the hydraulic modeling.  This is especially true in areas where significantly higher 
density growth has occurred than was originally planned or in areas where there 
has been or is planned significant growth upstream of existing lines.  Good 
examples of this potential are identified extensions, which are not tied directly 
into the modeled system (indicating that they will be connecting directly to 
smaller lines).  These include the following extensions: 
 

• 24 1/2 Road 

• 25 and 26 Road 

• Alcove Drive 

• Bella Pago Road 

• Broadway 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-12 
 

• Greenwood Drive 

• I-70 

• Lime Kiln Gulch 

• Monument Road 

• Mira Monte Road 

• Redlands 23 Road 

• Rosevale Road 
• Wildwood 

 
 Prior to allowing these areas to connect to the existing sewer system, the 
capacity of the smaller lines should be investigated to ensure that the additional 
flow will not create capacity issues. 
 
b. Condition Assessments 
 The City should continue its inspection and maintenance program on 
manholes and sewer lines.  These efforts will result in a continued reduction in 
infiltration from defects and extend the life of the existing infrastructure.  Where 
feasible, improvements should be coordinated with street repairs, storm sewer 
improvements, or other utility work. 
 
c. Flow Monitoring 
 The City has several permanent flow monitors in place, which provided 
valuable information for evaluation of existing flow patterns and unit 
contributions.  Some of the flow monitors, however, provided data that was 
inconsistent with other upstream and downstream data.  These monitors may 
have lost calibration or no longer are installed properly.  On a regular basis, the 
City should review the data and perform some flow balancing analysis to ensure 
that the monitors are accurately measuring flow in the system. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-13 
 

 The flow monitor for the Tiara Rado Basin is installed downstream of the 
lift station.  This provides good data for observing lift station operation, but is 
does not provide helpful information about unit flows and flow patterns.  The City 
may want to consider providing a second monitoring location upstream of the lift 
station. 
 
B. Capital Costs and Phasing 
 Based on the recommended improvements outlined previously, capital 
costs and a phasing plan were developed. 
 Planning level costs for each recommendation were developed.  The 
opinions of capital cost were based on recent similar City and Black & Veatch 
projects.  Engineering and legal (20 percent) and contingency (20 percent) were 
included in the capital costs.  April 2009 is the time reference for costs when the 
Engineering News Record (ENR) – Construction Cost Index (CCI) was 8528. 
 Table TM6-6 shows the phased improvements with projected capital costs 
for the City.  Capital costs for developer extensions were not included.  For trunk 
extensions, additional costs may be incurred to upsize smaller lines that were not 
included in the hydraulic model.  Additional cost detail is included in 
Appendix 6A.  This is a planning level document, so once a project has been 
selected for construction, the scope of work, design criteria, and costs should be 
updated.  Alignment and line sizes may change significantly once the scope of 
work is more specifically defined. 
 
pjr 
Attachments 
 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 6 
 
City of Grand Junction, Colorado 
2008 Comprehensive Wastewater Basin B&V Project 160319.0100 
   Study Update August 4, 2009 
 
 

 
 

TM6-14 
 

 
 

Table TM6-6 
 

Capital Cost and Phasing Summary 
 

Project Priority Capital Cost Comments 
  ($)  
Rood Avenue Parallel 1   2,986,000 Existing problem area. 
Ridges Lift Station 
Abandonment 

1   1,346,000 Reroute flow to Connected Lakes Lift 
Station. 

Orchard Mesa Replacement 2   6,669,000 Construct prior to significant additional 
growth in Orchard Mesa. 

Crosby Avenue Replacement 2       194,000 Construct prior to significant additional 
growth Grand Avenue Basin. 

29 Road Extension 2 10,149,000 Construct in conjunction with develop-
ment at 30 Road in Orchard Mesa. 

Southside Replacement 2   7,668,000 Construct in conjunction with 29 Road 
Extension. 

Paradise Hills Replacement 2       344,000 Construct in conjunction with additional 
development in Paradise Hills near 
airport. 

G Road Extension 2   1,123,000 Construct in conjunction with develop-
ment in G Road Basin. 

1-70 Extension 3   3,168,000 Construct in conjunction with develop-
ment north of I-70 at 29 Road. 

Colorado Avenue Parallel 3       986,000 Construct in conjunction with I-70 
Extension. 

24 1/2 Road Extension 3   1,303,000 Construct in conjunction with develop-
ment north of I-70 at 24 1/2 Road. 

24 Road Replacement 3   2,851,000 Construct in conjunction with 24 1/2 
Road.  

Connected Lakes Lift  
Station Replacement 

3   1,509,000 Construct in conjunction with higher 
density development in Goat Wash 
Basin. 

River Road Parallel 3       421,000 Construct to address increasing 
demands from the entire system. 

22 Road Extension 3   3,136,000 Construct in conjunction with develop-
ment in the western portion of the Future 
River Road North Basin. 

23 Road Extension 3   3,946,000 Construct in conjunction with develop-
ment in the eastern portion of the Future 
River Road North Basin. 

Total -- 47,799,000 -- 

 



 
 

TM1-1 
 

BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 7 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update September 30, 2009 
 
 
To:  City of Grand Junction 
 
From:  Black & Veatch Corporation 
 
Subject: Errata 
 
 
 After the 2008 Update was completed, an error was discovered in one of 
the basin boundaries.  In addition, two planned development extensions were 
added.  Copies of the affected pages are attached and should replace the 
original pages.  The affected pages are listed below along with a description of 
the changes made.  A description of the changes are included in the following 
sections. 
 
A. Text Changes 
 The following pages had text changes: 
 

• Page TC-1. Technical Memorandum No. 7 was added to the Table 
of Contents. 

 
• Page TC-3. Updated page numbering for tables in TM4. 

 
• TM3-12, Table TM3-7. Updated Population projections for Lime Kiln 

and Tiara Rado basins. 
 

• TM3-14, Table TM3-8. Updated flow projections for Lime Kiln and 
Tiara Rado basins. 

 
• TM4-12 and TM4-13, Table TM4-5.  Added Lime Kiln Gulch and 

Redlands 23 Road Developer Extensions.  Forced Table TM4-5 
onto a second page. 

 
• TM4-14, Table TM4-6.  New page number. 

 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 1 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update September 30, 2009 
 
 

 
 

TM1-2 
 

• TM4-15.  New page number and added Lime Kiln Gulch. 
 

• TM4-16.  New page number and added Redlands 23 Road. 
 

• TM4-17 – TM4-20.  New page numbers. 
 

• TM6-3 and TM6-4, Table TM6-1.  Added Lime Kiln Gulch and 
Redlands 23 Road. 

 
• TM6-12.  Added Lime Kiln Gulch and Redlands 23 Road. 

 
 
B. Figure Changes 
 The following figures had changes: 
 

• Figure TM2-2.  Changes to the boundary between Lime Kiln and 
Tiara Rado basins. 

 
• Figure TM3-4.  Changes to the boundary between Lime Kiln and 

Tiara Rado basins. 
 

• Figure TM4-5.  Changes to the boundary between Lime Kiln and 
Tiara Rado basins.  Addition of the Lime Kiln Gulch and Redlands 
23 Road developer extensions. 

 
• Figure TM4-6.  Changes to the boundary between Lime Kiln and 

Tiara Rado basins.  Addition of the Lime Kiln Gulch and Redlands 
23 Road results. 

 
• Figure TM4-7.  Changes to the boundary between Lime Kiln and 

Tiara Rado basins.  Addition of the Lime Kiln Gulch and Redlands 
23 Road developer extensions. 

 
• Figure TM6-1.  Changes to the boundary between Lime Kiln and 

Tiara Rado basins.  Addition of the Lime Kiln Gulch and Redlands 
23 Road developer extensions. 



BLACK & VEATCH CORPORATION 
 
 
TECHNICAL MEMORANDUM NO. 1 
 
City of Grand Junction, Colorado B&V Project 160319.0100 
2008 Comprehensive Wastewater Basin B&V File B 
   Study Update September 30, 2009 
 
 

 
 

TM1-3 
 

 
 
C. Appendix Changes (for copies that include appendices) 
 The following appendix changes were made: 
 

• Appendix 4B.  Updated to include changes to hydraulic modeling. 
 
• Appendix 4B Node Map.  Updated with developer extensions. 

 
• Appendix 4B Node Map C.  Updated with developer extensions. 

 
• Appendix 4B Node Map E.  Updated with developer extensions. 

 
 
 
D. Report CD 
 A new copy of the Report Files (.pdf) CD is included with the updated files. 
 
 
KCB 
Attachment 
 



Figure TM 3-3
Basin Connectivity

and 2007 ADDF
2008 Comprehensive

Wastewater
Basin Study

Legend

Basin

WWTP

Flow Meter

Model results in Red
Flow meter ADDF in black

Tiara 
Rado

Lime 
Kiln

River 
Road 
South

River 
Road 
North

Goat 
Wash River 

Road

Ridges Rosevale

Persigo
WWTP

Orchard 
Mesa

South-
Side

Fruitvale

Rood 
Avenue

Colorado 
Avenue

Grand 
Avenue

15th 
Street

River 
Road 

North B

Horizon 
Drive

Paradise 
Hills

24 Road

River 
Trunk

CGVSD

D2-271-023

D2-252-069

D2-272-011

D2-252-026

C1-261-024

D2-252-002

F1-261-026

E1-242-002

E3-241-034

F1-232-013

F1-231-003

F3-202-007

D1-252-010

G3-211-018 Flow meter: 0.18 mgd Flow meter: 0.80 mgd

Flow meter: 0.76 mgd

Flow meter: 0.15 mgd

Flow Meter: 0.29mgd

Flow meter: 0.32 mgd

Flow meter: 1.96 mgd

Flow meter: 1.14 mgd

Flow meter: 0.93 mgd

Flow meter: 0.25 mgd

Flow meter: 
D Road- 0.81 mgd
C3/4 Road - 0.13 mgd

Flow meter: 0.87 mgd

Flow meter: 2.70 mgd

Flow meter: 0.49 mgd

Flow Meter: 8.08mgd
2007 ADDF: 0.18 mgd

2007 ADDF: 0.80 mgd

2007 ADDF: 0.75 mgd

2007 ADDF: 0.28 mgd

2007 ADDF: 0.35 mgd

2007 ADDF: 0.13 mgd

2007 ADDF: 1.82 mgd

2007 ADDF: 1.08 mgd



Figure TM 6-3
Population and Sewer Capacity

8 – 18 inch Gravity Lines
2008 Comprehensive Wastewater

Basin Study

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

0 0.01 0.02 0.03 0.04 0.05 0.06 0.07 0.08 0.09

Slope (ft/ft)

Po
pu

la
tio

n 
Eq

ui
va

le
nt

s

8-inch 10-inch 12-inch 15-inch 18-inch



0

50,000

100,000

150,000

200,000

250,000

0 0.01 0.02 0.03

Slope (ft/ft)

Po
pu

la
tio

n 
Eq

ui
va

le
nt

s

21-inch 24-inch 30-inch 36-inch 42-inch 48-inch

Figure TM 6-4
Population and Sewer Capacity

21 - 48 inch Gravity Lines
2008 Comprehensive Wastewater

Basin Study



Figure TM 5-1
Persigo WWTP
Future Layout
2008 Comprehensive

Wastewater
Basin Study



Figure TM 4-1
Dry Weather Diurnal Input Pattern
2008 Comprehensive Wastewater

Basin Study

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

2

0:00

1:00

2:00

3:00

4:00

5:00

6:00

7:00

8:00

9:00

10:00

11:00

12:00

13:00

14:00

15:00

16:00

17:00

18:00

19:00

20:00

21:00

22:00

23:00

0:00

Time (hr)

Pe
ak

in
g 

Fa
ct

or

Average Peaking Factor Dry Weather Diurnal



Figure TM 4-2
Wet Weather Diurnal Input Pattern

2008 Comprehensive Wastewater
Basin Study

0

0.5

1

1.5

2

2.5

3

3.5

4

0:00

1:00

2:00

3:00

4:00

5:00

6:00

7:00

8:00

9:00

10:00

11:00

12:00

13:00

14:00

15:00

16:00

17:00

18:00

19:00

20:00

21:00

22:00

23:00

0:00

Time (hr)

Pe
ak

in
g 

Fa
ct

or

Average Peaking Factor Dry Weather Diurnal Wet Weather Diurnal



Figure TM 4-3
Flow Allocation Methodology

2008 Comprehensive Wastewater
Basin Study

Legend
Nodes

Modeled Sewer

Existing Collection System

Thiessen_Exist Non-loading manhole

Dummy manhole.  
Flow loaded at 
manhole E2-251-027

Flow loading Theissen area 
for manhole E1-251-003.

Existing pipe not 
included in the model

Modeled pipe



§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D R D

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K RD

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Whitewater

AdobeAdobe
CreekCreek

National GCNational GC

Colorado Natl MonumentColorado Natl Monument

Walker
Field

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

Existing 201 and Future 
Service Area Boundaries

2008 Comprehensive
Wastewater Basin Study Update

LEGEND

Existing Collection System

Future Service Area

Existing 201 Boundary

City Limits

CGVSD

Clifton

Fruitvale

Orchard Mesa

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM1-1

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM1-1 201PlanningArea.mxd  Date Printed:  May 13, 2009   Map By: len34412



%

"

"

"

"

"

§̈¦70

§̈¦70

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

3
0 

R
D

G R D

2
7 

R
D

1
9 

R
D

F RD

35 
R

D

28 
R

D
B RD

C RD

32 
R

D

D RD

E RD

H RD

2
7 

R
D

FRO NTAG E RD

E RD

3
1 

R
D

2
8 

R
D

J RD

K RD

D RD

G RD

B RD

3
2 

R
D

F RD

2
0 

R
D

2
6 

R
D

C RD

33 
R

D

23 
R

D

I RD

20 
R

D

3
4 

R
D

2
9 

R
D

33 
R

D

2
3 

R
D

2
2 

R
D

29 
R

D

2
4 

R
D

2
5 

R
D

31
 R

D

35
 R

D

30 
R

D

34 
R

D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Tiara Rado

Goat Wash

Rosevale

River Road South

River Road North
24 Road Paradise Hills

Horizon Drive

15th Street

River 
Road 

North B

Grand
Avenue

Orchard Mesa

River Trunk

Colorado 
Avenue

Rood 
Avenue

Ridges

Lime Kiln

South Side

Fruitvale

CGVSD

Colorado 
AvenueOrchard Mesa

Colorado Natl MonumentColorado Natl Monument

Walker Field

10810

27

12

24

15

15

27

18
24

15

8

18

48

12

15

8

8

10

27

18

8

20

18

8

12

1215

10

15

18
24

24

12

10

21

18

12
18

10

15

15

8

8

24

18

15

12

12 20

12

15

10

12
15

10

54

12

12

8

12

10

8

24

15

16

8

30

12

8

12

21

30

15

15

20

10

54

8

8

30 18

24

6

14

Ridges LS

Lime
Kiln Gulch LS

Rosevale LS

Tiara
Rado LS

Connected
Lakes LS

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

Existing Modeled 
Collection System
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
" Lift Station

% Persigo WWTP

Modeled Collection 
System

Force Main

Gravity Interceptors 
(with pipe sizes)

Siphon

Existing 201 Boundary

Existing Basin 
Boundaries

15th Street

24 Road

CGVSD

Colorado Avenue

Fruitvale

Goat Wash

Grand Avenue

Horizon Drive

Lime Kiln

Orchard Mesa

Paradise Hills

Ridges

River Road North

River Road North B

River Road South

River Trunk

Rood Avenue

Rosevale

South Side

Tiara Rado

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM2-1

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM2-1 ModeledSys.mxd  Date Printed:  May 18, 2009   Map By: len34412



%

"

"

"

"

"

§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

28 
R

D

18 
R

D

B RD

C R D

3
2 

R
D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

33 
R

D

23 
R

D

I RD

34 
R

D

29 
R

D

3
3 

R
D

23 
R

D

22 
R

D

29 
R

D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

30 
R

D

3
4 

R
D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

15th Street

21
Road 24 Road

Baseline

Future
River
Road
North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Matchet 
Park

Orchard
Mesa LS

Paradise Hills
River Road North

River Road
North B

River Trunk

Rood  
Avenue

Rosevale
Ridges

Airport

Colorado 
Avenue

Colorado
Avenue

Fruitvale

Orchard Mesa

Orchard 
Mesa

River
Road South

River
Road South

South
Side

South Side
CGVSD

CGVSD CGVSD

Tiara
Rado

Lime
Kiln

(Abandoned)

Adobe CreekAdobe Creek
National GCNational GC

Colorado Natl MonumentColorado Natl Monument

Walker Field

24

108108

12

12 24

15

15

18

24

15

8

18

12

15

8

8

10

54

18

8

18

8

12

1215

10

15

18

24

21

12

10

21

30

18

12

18

10

15

8

54

8

24

18

15

12

12

20

12

15

14

10

12

15

10

54

54

27

12

12

8

12

10

8

24

15

16

8
30

12

8

12

21

30

15

15

20

10

54

8

8

54

30 18

54

24

6

14

Ridges LS

Lime
Kiln

Gulch LS

Rosevale LS

Tiara
Rado LS

Connected
Lakes LS

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

Future Service Area
and Basin Boundaries

2008 Comprehensive 
Wastewater Basin Study Update

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM2-2

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM2-2 FutureModeledCollectionSystem.mxd  Date Printed:  September 23, 2009   Map By: len34412

LEGEND
% Persigo WWTP

" Existing Lift Station

Modeled Collection 
System

Force Main

Gravity Interceptors

Siphon

Future Service Area

Future Basin 
Boundaries

15th Street

21 Road

24 Road

Airport

CGVSD

Colorado Avenue

Fruitvale

Future River Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime Kiln

Orchard Mesa

Orchard Mesa LS

Paradise Hills

River Road North

River Road North B

River Road South

River Trunk

Rood  Avenue

Rosevale

Ridges

South Side

Tiara Rado



§̈¦70

§̈¦70

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F RD

28 
R

D

B R D

C RD

3
2 

R
D

D RD

E R D

H RD

27 
R

D

FRO NTAGE RD

E RD

31 
R

D

28 
R

D

J RD

K RD

D RD

G RD

B RD

32 
R

D

F RD

20 
R

D

26 
R

D
C RD

33 
R

D

I R D

34 
R

D

29 
R

D

3
3 

R
D

23 
R

D

22 
R

D

29 
R

D

24 
R

D

25 
R

D

31
 R

D

30 
R

D

3
4 

R
D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Tiara Rado

Goat Wash

Rosevale

River Road South

River Road North
24 Road Paradise Hills

Horizon Drive

15th Street

River 
Road 

North B

Grand
Avenue

Orchard Mesa

River Trunk

Colorado 
Avenue

Rood 
Avenue

Ridges

Lime Kiln

South Side

Fruitvale

CGVSD

Colorado 
AvenueOrchard Mesa

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

19

20

22
23

24
25

2627
28

29 30
3132

3334
35

39

40

41

42

43

4445

46
47

48

49

5051

52

53
54 55

56

57

58

59
60
61

62

63

65

66

74

75

76

77

78

419

80

420

89

83

84

85

413 81

108 109

110

111

112

113

114

115

116

117

118

119

120

122

124

125

126

133

134
135

136

137
138

139 140

141

142
143

144

145

146

147

148
149

150

151

152

153

154

155

156

157

158

159

160

161

162

163
164

165

166

167

168

169

170

171

172

173
174

175

176 177178

179

180181

182

183

184 185

186 187188

189

190 191

192 193

194195

196

197

198

199

200 201202 203 204 205

206
207

208

209

415

211

212

213

214

236
215

216

217
218

219
220

221

222
223

224 225

226

227

228

229
423

422
79

231

232
417

416
234

235
265

421
414

418

230
237
233

238

239

240
241

242

243

244

245
246 247

248249
250 251

252

253

254

255

256 257

258

259 260 261

262

263
264

270

266

267

82

268

269
86

210

271

272

273

274

275

276

277

278279 280
281

282

283

284

285

286

287
288

289

290

291

292

294

295
296297298299

300

301

302

303

304

305306

307

308

309
310

311

312

313
314

315

316
317

453

320

445

324

325

326

327

328

329

330

331

332

333 334 335336 337

338

339

340

341

342

343

344

345

346

347

348
349

350
351

352

353

354

355

356

357

358

359

360

361362

363 364

365

366

367

368

369370

371

372

373

374

375

376

377 378
379

380

381

382

383

384
385

386

387

388

389

390

391

392

393

394

395

396

397
398

399

400

401

402

403

404

405
406

407408 409

410

411

444

464

Colorado Natl MonumentColorado Natl Monument

Walker Field

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

TAZ and Existing 
Basin Boundaries
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
TAZ Areas

Existing 201 Boundary

15th Street

24 Road

CGVSD

Colorado Avenue

Fruitvale

Goat Wash

Grand Avenue

Horizon Drive

Lime Kiln

Orchard Mesa

Paradise Hills

Ridges

River Road North

River Road North B

River Road South

River Trunk

Rood Avenue

Rosevale

South Side

Tiara Rado

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM3-1

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM3-1_TAZ_Existing201_Basins.mxd  Date Printed:  April 3, 2009   Map By: len34412



%

"

"

"

"

"

§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
O

N 
D

R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

35 
R

D

28 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H RD

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D

C R D

33 
R

D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D
23 

R
D

22 
R

D

29 
R

D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

30 
R

D

34 
R

D

21
 R

D

""

"

"

"

"
""

"

"

"

"

"

"

F1-261-026
F1-232-013

D1-252-010

D2-252-026

F3-202-007

D2-252-069

D2-272-011

D2-271-023

E1-242-002

E3-241-034

D2-252-002

F1-231-003

G3-211-018

C1-261-024 Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Kann ah Creek Ditch 
Extn

Tiara Rado

Goat Wash

Rosevale

River Road South

River Road North
24 Road Paradise Hills

Horizon Drive

15th Street

River 
Road 

North B

Grand
Avenue

Orchard Mesa

River Trunk

Colorado 
Avenue

Rood 
Avenue

Ridges

Lime Kiln

South Side

Fruitvale

CGVSD

Colorado 
AvenueOrchard Mesa

Colorado Natl MonumentColorado Natl Monument

Walker Field

Connected
Lakes LS

Ridges LS

Lime Kiln
Gulch LS

Rosevale LS

Tiara
Rado LS

/
1 inch = 6,500 feet

Flow Meter and Large
Production Locations

2008 Comprehensive 
Wastewater Basin Study Update

LEGEND
" Flow Meter Locations

Ute Large Producers

City Large Producers

" Lift Station

% Persigo WWTP

Modeled Collection 
System

Existing 201
Boundary

Existing Basin 
Boundaries

15th Street

24 Road

CGVSD

Colorado Avenue

Fruitvale

Goat Wash

Grand Avenue

Horizon Drive

Lime Kiln

Orchard Mesa

Paradise Hills

Ridges

River Road North

River Road North B

River Road South

River Trunk

Rood Avenue

Rosevale

South Side

Tiara Rado

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM3-2

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM3-2_FlowMonitorLargeProducers.mxd  Date Printed:  April 3, 2009   Map By: len34412

0 6,500 13,000

Feet



§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime
Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River Road
North

River
Road

North B

River
Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara
Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

South Side

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchard Mesa

River 
Road 
South

South Side

Colorado 
Avenue

River
Trunk

River
Trunk

Colorado Natl MonumentColorado Natl Monument

Walker Field

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

2008 Comp Plan
Future Land Use &
Basin Boundaries
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
Future Service Area

Future Basin Boundaries

Future Land Use
Airport

Parks and Open Space (P&OS)

Conservation/Mineral Extraction (CON) (1 DU/5 Acres)

Cooperative Planning Area (CPA) (Average 5 Acres)

Agricultural (AG) (> 35 Acres)

URR-5 (0.5 DU/Acre)

Rural (RUR) (5-10 Acres)

Estate (EST) (1-3 Acres)

Residential Low (RL) (.5-2 DU/Acre)

Residential Medium Low (RML) (2-4 DU/Acre)

Residential Medium (RM) (4-8 DU/Acre)

Residential Medium High (RMH) (8-16 DU/Acre)

Residential High MU (RH) (16-24 DU/Acre) (4 Jobs/Acre)

Urban Residential MU (UR) (24+ DU/Acre) (4 Jobs/Acre)

Commercial (COM) (20 Jobs/Acre)

Neighborhood Center - MU (NC)  (6 DU Avg) (10 Jobs/Acre)

Village Center - MU (VC) (7 DU Avg) (28 Jobs/Acre)

Downtown MU (DT) (24+ DU/Acre) (96 Jobs/Acre)

Industrial (IND)  (15 Jobs/Acre)

Commercial Industrial (CI) (15 Jobs/Acre)

Business Park MU (BP) (8 DU/Acre) (32 Jobs/Acre)

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM3-4

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM3-4 FutSAFutBasinFutLU.mxd  Date Printed:  September 23, 2009   Map By: len34412



"

"

"

"

"

§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

34 
R

D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

24
Road

Clifton

Colorado
Avenue

Goat Wash

Grand Avenue

Horizon Drive

Lime Kiln

Paradise
Hills

Ridges

River
Road North

River
Road

North B

River
Road South

Rood 
Avenue

Rosevale
South
Side

Orchard Mesa

Orchard Mesa

Orchard Mesa

Fruitvale

CGVSD CGVSD

CGVSD

15th
Street

Tiara Rado

River Trunk

River Trunk

River
Trunk

River
Trunk

South
Side

South
Side

Horizon
 Drive

Colorado Natl MonumentColorado Natl Monument

12

24

10 8
10

27

21

18

48

36

15

15

15

12

15

8

15

18

8

10

18

8

30

30

12

12

15

15

18

12

12

10

21

27

12

10

15

15

8

8

18

24

12 20

12

15

10

10

54

12

8

12

10

21

24

8

12

8

21

15

10

54

8

18

24

21

8

14

Ridges LS

Lime Kiln Gulch LS

Rosevale LS

Tiara Rado LS

Connected
Lakes LS

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

Existing System Capacity
Wet Weather Peak Flow

2008 Comprehensive 
Wastewater Basin Study Update

LEGEND
" Lift Station

Force Main

Modeled Gravity Interceptors
Maximum q/Q

<= 0.5

0.5 - 0.8

0.8 - 1.2

> 1.2

Existing Basin  Boundaries

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM4-4

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM4-4 ExistingSysCapWetWeatherPeakFlow.mxd  Date Printed:  August 5, 2009   Map By: len34412



70

70

340

340

6

6&50

6&50

50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

34 
R

D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Wildwood

Lime Kiln 
Gulch Redlands

23 Road

Greenwood
Drive

Alcove
Drive 29 RoadRosevale

Road

G Road

Mira Monte 
Road

E 1/2
road

26 Road

Easter
Hill

25
 R

oa
d

Bella
Pago

HWY 50

Broadway

24
 1/

2 R
d

22
 R

oa
d

C Road

Monument
Road

23
 R

oa
d

21
 R

oa
d

I-70 

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime
Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River Road
North

River
Road

North B

River
Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara
Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

South Side

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchard Mesa

River 
Road 
South

South Side

Colorado 
Avenue

River
Trunk

River
Trunk

Colorado Natl MonumentColorado Natl Monument

Connected
Lakes LS

Lime Kiln
Gulch LS

Rosevale LS

Tiara
Rado LS

21 Road LS

Monument Road LS

C Road LS

0 6,500 13,000

Feet

1 inch = 6,500 feet

Future Model Extensions
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
Lift Station

Existing
Future
Exting Interceptor
Force Main
Developer Extension
Trunk Extension
Sewer Lines
Future Service Area
Future Basin Boundaries

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM4-5

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM4-5 FutureModeledExtensions.mxd  Date Printed:  September 23, 2009   Map By: len34412



70

70

340

340

6

6&50

6&50

50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

34 
R

D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime
Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River Road
North

River
Road

North B

River
Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara
Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

South Side

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchard Mesa

River 
Road 
South

South Side

Colorado 
Avenue

River
Trunk

River
Trunk

Colorado Natl MonumentColorado Natl Monument

8

12

15

8

21

24

15

12

27

21

48

8

36

15

15

15

18

24

15

8

18

18

10

18

8

30

30

12

12

15

15

18
12

8

12

10

21

27

12

10

15

15

8

8
15

8

18

24

12 20

12

15

10

1012

8

12

12

10

24

24

8

12

8

21

15

8

24

10

54

8

15

8

15

18

24

21
12

8

8

12

21

8

12

8

12

18
8

8

18

8

14

10 24

8

8

12

10 8

10

8

8

8

10

8

12

15

1510

8

8

8

12

10

21 Road LS

Monument Road LS

C Road LS

Lime Kiln
Gulch LS

Rosevale LS

Tiara
Rado LS

Connected
Lakes LS

0 6,500 13,000

Feet

1 inch = 6,500 feet

Future System Capacity
Wet Weather Peak Flow

No Capacity Improvements
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
Lift Station

Existing

Future

Force Main

Modeled Gravity Interceptors
FuturePWWFOutput.MAX_q_Q

<= 0.5

0.5 - 0.8

0.8 - 1.2

> 1.2

Future Service Area

Future Basin Boundaries

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM4-6

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM4-6 FutSysCapWetWeatherPeakFlow.mxd  Date Printed:  September 24, 2009   Map By: len34412



"

"

"

"

"

"

"

§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

HORIZ
ON 

D
R

30 
R

D

G RD

27 
R

D

19 
R

D

F R D

2
8 

R
D

18 
R

D

B RD

C R D

32 
R

D

D RD

E RD

H R D

27 
R

D

FRONTAGE RD

E R D

31 
R

D

28 
R

D

J R D

K R D

D R D

G R D

B R D

32 
R

D

F R D

20 
R

D

26 
R

D
C R D

3
3 

R
D

23 
R

D

I RD

34 
R

D

29 
R

D

3 3 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

31
 R

D

18 
R

D

3
0 

R
D

34 
R

D

21
 R

D

Colorado River

Red lands Power Canal

Colorado River

Gunnison River

Rood
Avenue

Colorado
Avenue

24 Road

Paradise
Hills

Connected 
Lakes

Orchard
Mesa

South
Side

Connected 
Lakes Crosby

Avenue

River
Road

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime
Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River Road
North

River
Road

North B

River
Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara
Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

South Side

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchard Mesa

River 
Road 
South

South Side

Colorado 
Avenue

River
Trunk

River
Trunk

Colorado Natl MonumentColorado Natl Monument

21 Road LS

Monument
Road LS

C Road LS

Connected
Lakes LS

8

Lime Kiln
Gulch LS

Rosevale LS

Tiara
Rado LS

12

18

30

30

12

12

27

36

15

24

10

8

/
0 6,500 13,000

Feet

1 inch = 6,500 feet

Watch List 
and Recommended

Improvements
2008 Comprehensive 

Wastewater Basin Study Update

LEGEND
" Existing Lift Station

" Future Lift Station

" Replacement Lift Station

Watch List

Existing Pipe

Existing Parallel Pipe

Future Pipe

Future Parallel Pipe

Replacement Pipe

Future Service Area

Future Basin Boundaries

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM4-7

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM4-7 WatchListImprovements.mxd  Date Printed:  September 23, 2009   Map By: len34412



Colorado River

Red lands Power Canal

Colorado River

Gunnison River

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon Drive

Lime
Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River Road
North

River
Road

North B

River
Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara
Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

South Side

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchard Mesa

River 
Road 
South

South Side

Colorado 
Avenue

River
Trunk

River
Trunk

Wildwood

Greenwood
Drive

Alcove
Drive

29 R
oadRosevale

Road

G Road

Mira
Monte
Road

E 1/2
road

26 Road

Easter
Hill

25
 R

oa
d

Bella
Pago

HWY 50

Broadway

24
 1

/2
 R

d

22
 R

oa
d

C Road
Monument

Road

23
 R

oa
d

21
 R

oa
d

I-70

Rood
Avenue

Colorado
Avenue

24 Road

Paradise
Hills

Orchard
Mesa

South
Side

Connected 
Lakes Crosby

Avenue

River
Road

Ridges
Redlands
23 Road

Lime Kiln 
Gulch

70
70

340

6

6&50

6&50

50

H
O

R
I Z

O
N 

D
R

3
0 

R
D

G R D

2
7 

R
D

1
9 

R
D

F RD

2
8 

R
D

B R D

C R D

3
2 

R
D

D R D

E R D

H R D

2
7 

R
D

F R O N TA G E 
R D

E RD

3
1 

R
D

2
8 

R
D

J R D

K R D

D RD

G RD

B R D

3
2 

R
D

F R D

2
0 

R
D

2
6 

R
D

C RD

3
3 

R
D

I R D

3
4 

R
D

2
9 

R
D

3
3 

R
D

2
3 

R
D

2
2 

R
D

2
9 

R
D

2
4 

R
D

2
5 

R
D

31
 R

D

3
0 

R
D

3
4 

R
D

21
 R

D

12"/

12"/

15"/

10"/

8"/
12"/

12
"/

15"/

12"/

8"/

8"/

8"/

8"/
10"/

18"/

15"/

24"/

15"

10"12"

15"

12"

12
"

8"

24"

18"

21"

10"

18"

8"

12"

12"

8"

30"

15"/

8"/

8"/

8"/

12"/

12"/

8"/

8"/

10"/

10"/

12
"/

12"/

12"/

15"/

8"/

8"/

8"/10"8"/

8"/ 12"
10"/

12"/
15"

10"/

24"15"/21"/

15"/ 18"12/"

12"/21"18"/

8"/
8"

8"/

8"/12"10"/

12"/
12"

10"/

8"/10"8"/ 8"/ 8"8"/

12"/21"15"/

8"/12"10"/10"/ 15"8"/

Adobe CreekAdobe Creek
National GCNational GC

Colorado Natl MonumentColorado Natl Monument

Connected
Lakes LS

21 Road LS

Monument
Road LS

C Road LS

15

24

27

21

10

12

12

48

15

24

15

30

48

15

15

18

24

8

18

24

8

10

8

10

18

15

18

8

12

10

15

12

10

15

18

24

12

21

8

12

10

24

21

27

30

12

36

18

10

15

30

15

8

54

8

15

8

18

12

12

20

12

15

10

12

24

10

54

27

12

8
12

12
54

10

21

8

24

24

8

8

21

15 12

8

10

54

8

15

30

8

54

30

15

18

24

21
12

8

8

12

21

8

8

18

8

8

8

18

4

8

8

12
14

10

24

8

8

12

108

10

18

8

8

8

10

8

12

15

15

10

6

8

8

12

4
8

10

12

15

12

8

Rosevale LS

Tiara
Rado LS

Lime
Kiln
Gulch LS

0 3,000 6,000

Feet

1 inch = 3,000 feet

Recommended 
Improvements

2008 Comprehensive 
Wastewater Basin Study Update

LEGEND
Lift Station

Existing Lift Station

Future Lift Station

Replacement Lift Station

Watch List Pipe

Existing Force Main

Future Force Main

Replacement Force Main

Developer Extension

Trunk Extension

Modeled Collection System

Parallel Pipe

Replacement Pipe

Sewer Lines

Future Service Area

Future Basin Boundaries

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM6-1

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM6-1Recommended Improvements.mxd  Date Printed:  September 23, 2009   Map By: len34412



1530
10

21

12

18

15

NA

21

21

NA

21 21
15

15

30

12

10
15

24

12

10

15

18

24

12 15

Gunnison 
River

Colorado River

Colorado 
River

UV340

£¤50

£¤6

Orchard
Mesa LS

River
Road

North B

River Trunk

Rood
Avenue

Rosevale

Colorado
Avenue

Colorado
Avenue

Fruitvale
Grand Avenue

Orchard Mesa

River
Road
South

South Side

Orchard Mesa

South Side

CGVSD

C RD

30 
R

D

28 
R

D

B RD

C RD

D RD

27 
R

D

FRONTAGE RD

E RD

29 
R

D

31 
R

D

/
0 2,500 5,000

Feet

1 inch = 2,500 feet

29 Road Alternatives

Data source: City of Grand Junction, CO & Mesa County, CO, Black & Veatch

Figure TM6-2

Path: C:\Projects\GrandJunction\11GIS\01MapDocuments\FigureTM6-2 Alternative Alignments.mxd  Date Printed:  August 6, 2009   Map By: len34412

§̈¦70

§̈¦70

UV340

UV340

£¤6

£¤6&50

£¤6&50

£¤50

H
OR IZ

O
N 

D
R

30 
R

D

G R D

27 
R

D

19 
R

D

F RD

2
8 

R
D

B R D

C RD

3
2 

R
D

D RD

E R D

H RD

2
7 

R
D

FR O N TA GE R D

E RD

31 
R

D

28 
R

D

J R D

K R D

D RD

G RD

B RD

32 
R

D

19 
R

D

F R D

20 
R

D

26 
R

D

C RD

3
3 

R
D

2
3 

R
D

I R D

2
0 

R
D

34 
R

D

29 
R

D

33 
R

D

23 
R

D

22 
R

D

2
9 

R
D

24 
R

D

25 
R

D

2 5 RD

31
 R

D

3
0 

R
D

3
4 

R
D

21
 R

D

Colorado Riv er

Red lands Pow er Canal

Colorado Ri ver

Gun nison River

K ann ah C reek Ditch 
Ex tn

15th
Street

21
Road

24 Road

Baseline

Future
River

Road North

G Road

Goat Wash

Grand Avenue

Horizon D rive

Lime Kiln

Matchet
Park

Orchard
Mesa LS

Paradise
Hills

River  Road
North

Ri ver
Road

Nort h B

River

Trunk

Rood  
Avenue

Rosevale
Ridges

Tiara Rado

Airport

Fruitvale

Orchard
Mesa

River
Road
South

S o u t h  S i d e

CGVSD

CGVSD CGVSD

Colorado 
Avenue

Orchar d Me sa

River 
Road 
South

Sou th S ide

Colorado 
Avenue

River

Trunk

River

Trunk

2008 Comprehensive 
Wastewater Basin Study Update

LEGEND

Watch List

Existing Pipe 

 Existing Parallel Pipe

Future Pipe

Future Parallel Pipe

Replacement Pipe

Future Service Area

Future Basin Boundaries

Alt 1 Diameter

Alt 2 Diameter
12
21



Appendix 2A 
 

As-Built Drawing List 
 



Appendix TM2A 
As-Built Drawing List 

 
 
Plan and Profile List 
 
24 Road Basin 

24 Road Sewer Line Replacement – November 1999 
Appleton Sanitary Sewer Local Improvement District No. LID – 1984 
G Road Sewer Interceptor – March 1991 
 
Goat Wash Basin 
The Bluffs West Estates Filing No. 2 – July 1978 
Redlands Village South Sewer Improvement District – September 2002 
Rim Drive – March 1994 
Scenic School Interceptor – 1994 
Skyway Area S.I.D. – November 2003 
South Camp Road Sewer Line – January 1995 
South Rim Filing No. 3 – January 1996 
South Rim on the Redlands (Subdivision) – October 1994 
Tiara Rado and Goat Wash Interceptor Sewers – January 1984 
 
Lime Kiln Basin 
Redlands Village Northwest S.I.D. Limekiln Gulch & Canyon Creek Addition – June 

2003 
Loma Rio Subdivision – August 1978 
 
Tiara Rado Basin 
Panorama Sewer District Extension – July 2001 
Tiara Rado and Goat Wash Interceptor Sewers – January 1984 
South Camp Road Sewer Line – January 1995 
Renaissance in the Redlands Filing Two – July 2002 
 
Rosevale Basin 
Sanitary Sewer Outfall Line for the Ridges – May 1997 
Sanitary Sewer Replacement Highway 340 Across the Colorado River Bridge – 

October 1985 
 
15th Street Basin 
1996 Interceptor Rehabilitations – May 1998 
Sanitary Sewer Improvement District No. 28-71 – 1971 
Street Improvement District & Lincoln Park Bike Path – 1984 
Patterson Road Reconstruction 12th Street to 27 ½ Road – March 1983 



 
Paradise Hills Basin 
24 ½ Road Sewer Trunk Extension – January 2007 
Paradise Hills Subdivision – 1968 
Paradise Hills Interceptor Sewer – November 1976 
River Road Interceptor Sewer and Paradise Hills Interceptor Sewer – Phase II – 

March 1980 
 
Colorado Avenue Basin 
Colorado Avenue Water & Sewer Project 1St.to 14th Streets – November 1981 
Colorado Interceptor Sewer Rehabilitation 
2003 Sewer Interceptor Rehabilitations – April 2003 
 
Orchard Mesa Basin 
Duck Pond Park Lift Station Elimination and Gravity Sewer Construction – May 2005 
Orchard Mesa Sanitary Sewer River Crossing – March 1981 
Sanitary Sewer District 30-74 – April 1974 
Orchard Mesa S.I.D 33-76 – Phase III – June 1976 
Orchard Mesa Sanitation District Sewage Collection System and Appurtenances – 

February 1976 
West Orchard Mesa Sanitary Sewer Trunk Line Extension – June 1973 
Fairway Sewer District on Orchard Mesa – August 1973 
Sanitary Sewer District 31-74 
Orchard Mesa Sanitary Sewer River Crossing – March 1981 
Orchard Mesa Sanitation District Master Map - undated 
 
Rood Avenue Basin 
Fruitvale Sanitation District Outfall Line – October 1957 
 
South Side Basin 
South Side Interceptor Sewer – June 1969 
1996 Interceptor Rehabilitations 
Riverside Parkway Phase 1 – August 2005 
 
River Trunk Basin 
Sewer Districts No. 5 & 6 
 
Combined Sewer Elimination Project  



Appendix 3A 
 

Flow Metering Data and Analysis 
 



In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

M
on

th
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
Ja

n
2.

01
0.

27
1.

15
30

%
-

-
-

-
-

-
-

-
-

-
-

-
Fe

b
2.

01
0.

27
1.

13
30

%
-

-
-

-
-

-
-

-
-

-
-

-
M

ar
1.

92
0.

26
1.

12
29

%
-

-
-

-
-

-
-

-
-

-
-

-
A

pr
2.

47
0.

25
1.

15
37

%
-

-
-

-
-

-
-

-
-

-
-

-
M

ay
2.

03
0.

28
1.

17
30

%
-

-
-

-
1.

52
0.

35
0.

90
11

%
-

-
-

-
Ju

n
-

-
-

-
0.

76
0.

06
0.

29
13

%
5.

39
0.

33
0.

87
41

%
-

-
-

-
Ju

l
-

-
-

-
0.

84
0.

07
0.

31
15

%
4.

73
0.

31
0.

86
36

%
-

-
-

-
A

ug
-

-
-

-
1.

04
0.

07
0.

32
18

%
5.

51
0.

38
0.

97
41

%
-

-
-

-
Se

p
-

-
-

-
1.

11
0.

06
0.

35
19

%
6.

81
0.

43
1.

03
51

%
-

-
-

-
O

ct
-

-
-

-
1.

02
0.

07
0.

33
18

%
2.

55
0.

37
0.

98
19

%
-

-
-

-
N

ov
-

-
-

-
1.

19
0.

05
0.

24
21

%
1.

52
0.

30
0.

88
11

%
-

-
-

-
D

ec
-

-
-

-
1.

02
0.

05
0.

21
18

%
3.

51
0.

32
0.

86
26

%
-

-
-

-
M

ax
37

%
21

%
51

%
0%

C
ap

ac
ity

6.
70

5.
75

13
.3

0
1.

20
1.

14
0.

29
0.

92

C
ro

sb
y 

A
ve

 &
 W

 M
ai

n 
S

t
23

 1
/4

 R
d 

&
 R

iv
er

 R
d

C
ity

 F
le

et
 S

ho
ps

R
iv

er
 R

d 
&

 B
ro

ad
w

ay
 S

t

20
1 

A
re

a
   

C
ol

or
ad

o 
A

ve
 - 

24
 in

   
G

oa
t W

as
h 

- 2
1 

in
   

G
ra

nd
 A

ve
 - 

27
 in

   
Sc

en
ic

 S
ch

oo
l -

 1
0 

in

Fl
ow

 M
on

ito
rin

g 
St

at
io

ns
M

ax
, M

in
 &

 A
vg

 D
ai

ly
 F

lo
w

s 
(M

G
D

)
20

07

C
ity

 o
f G

ra
nd

 J
un

ct
io

n
P

er
si

go
 W

W
TP

1 
of

 5



In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

M
on

th
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
Ja

n
0.

93
0.

17
0.

49
31

%
1.

23
0.

20
0.

68
23

%
2.

18
0.

23
0.

80
52

%
-

-
-

-
Fe

b
0.

89
0.

18
0.

48
30

%
1.

19
0.

22
0.

65
22

%
1.

83
0.

21
0.

78
44

%
-

-
-

-
M

ar
1.

20
0.

18
0.

49
40

%
1.

35
0.

19
0.

69
25

%
1.

88
0.

22
0.

79
45

%
-

-
-

-
A

pr
1.

00
0.

18
0.

48
33

%
1.

36
0.

19
0.

70
26

%
1.

77
0.

22
0.

80
42

%
-

-
-

-
M

ay
1.

56
0.

21
0.

52
52

%
1.

61
0.

28
0.

78
30

%
1.

84
0.

23
0.

81
44

%
-

-
-

-
Ju

n
-

-
-

-
1.

79
0.

31
0.

82
34

%
-

-
-

-
4.

22
0.

92
2.

60
38

%
Ju

l
-

-
-

-
1.

43
0.

39
0.

85
27

%
-

-
-

-
4.

31
1.

00
2.

65
38

%
A

ug
-

-
-

-
1.

53
0.

37
0.

85
29

%
-

-
-

-
4.

53
1.

03
2.

70
40

%
Se

p
-

-
-

-
1.

98
0.

34
0.

83
37

%
-

-
-

-
5.

68
0.

98
2.

83
51

%
O

ct
-

-
-

-
1.

54
0.

34
0.

77
29

%
-

-
-

-
4.

55
0.

89
2.

64
40

%
N

ov
-

-
-

-
1.

26
0.

19
0.

67
24

%
-

-
-

-
4.

85
0.

79
2.

42
43

%
D

ec
-

-
-

-
1.

39
0.

20
0.

66
26

%
-

-
-

-
4.

60
0.

82
2.

45
41

%
M

ax
52

%
37

%
52

%
51

%
C

ap
ac

ity
3.

00
5.

30
4.

17
11

.2
4

0.
49

0.
74

0.
80

2.
61

W
ill

ow
br

oo
k 

R
d 

&
 N

or
th

rid
ge

 D
r

25
 R

d 
&

 In
de

pe
nd

en
t A

ve
24

 1
/2

 R
d 

&
 H

w
y 

6&
50

W
es

t A
ve

 &
 W

 M
ai

n 
S

t

20
1 

A
re

a
H

or
iz

on
 D

r. 
U

pp
er

- 1
5 

in
H

or
iz

on
 D

r. 
Lo

w
er

- 2
4 

in
   

Pa
ra

di
se

 H
ill

s 
- 1

8 
in

   
So

ut
hs

id
e 

- 3
0 

in

Fl
ow

 M
on

ito
rin

g 
St

at
io

ns
M

ax
, M

in
 &

 A
vg

 D
ai

ly
 F

lo
w

s 
(M

G
D

)
20

07

C
ity

 o
f G

ra
nd

 J
un

ct
io

n
P

er
si

go
 W

W
TP

2 
of

 5



In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

M
on

th
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
Ja

n
-

-
-

-
11

.8
0

2.
10

7.
40

30
%

0.
34

0.
04

0.
15

13
%

0.
29

0.
00

0.
14

21
%

Fe
b

-
-

-
-

12
.0

0
2.

10
7.

38
31

%
0.

31
0.

05
0.

14
12

%
0.

26
0.

00
0.

11
18

%
M

ar
-

-
-

-
11

.4
0

2.
00

7.
37

29
%

0.
32

0.
04

0.
14

12
%

0.
25

0.
03

0.
10

18
%

A
pr

-
-

-
-

17
.2

0
2.

20
7.

76
44

%
0.

35
0.

04
0.

15
13

%
0.

26
0.

03
0.

12
18

%
M

ay
-

-
-

-
14

.8
0

2.
40

8.
16

38
%

0.
37

0.
04

0.
15

14
%

1.
18

0.
03

0.
45

84
%

Ju
n

0.
58

0.
03

0.
28

11
%

17
.2

0
3.

50
8.

20
44

%
-

-
-

-
-

-
-

-
Ju

l
0.

67
0.

03
0.

27
12

%
17

.0
0

3.
20

8.
77

44
%

-
-

-
-

-
-

-
-

A
ug

0.
63

0.
03

0.
29

12
%

18
.6

0
4.

80
8.

79
48

%
-

-
-

-
-

-
-

-
Se

p
0.

86
0.

03
0.

30
16

%
16

.7
0

4.
00

8.
91

43
%

-
-

-
-

-
-

-
-

O
ct

0.
76

0.
03

0.
27

14
%

18
.0

0
2.

00
8.

28
46

%
-

-
-

-
-

-
-

-
N

ov
0.

71
0.

03
0.

26
13

%
11

.6
0

2.
40

7.
62

30
%

-
-

-
-

-
-

-
-

D
ec

0.
73

0.
03

0.
26

13
%

13
.6

0
1.

90
7.

78
35

%
-

-
-

-
-

-
-

-
M

ax
16

%
48

%
14

%
84

%
C

ap
ac

ity
5.

45
39

.0
7

2.
68

1.
41

0.
28

8.
03

0.
15

0.
18

21
55

 R
iv

er
 R

d
21

45
 R

iv
er

 R
d

13
th

 &
 M

ai
n 

S
t

P
at

te
rs

on
 &

 H
w

y 
6&

50

20
1 

A
re

a
   

Ti
ar

a 
R

ad
o 

- 1
2 

in
   

R
iv

er
 R

oa
d 

- 5
4 

in
15

th
 S

t -
 1

5i
n

24
 R

oa
d 

- 1
0i

n

Fl
ow

 M
on

ito
rin

g 
St

at
io

ns
M

ax
, M

in
 &

 A
vg

 D
ai

ly
 F

lo
w

s 
(M

G
D

)
20

07

C
ity

 o
f G

ra
nd

 J
un

ct
io

n
P

er
si

go
 W

W
TP

3 
of

 5



In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

M
on

th
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
Ja

n
-

-
-

-
-

-
-

-
Fe

b
-

-
-

-
-

-
-

-
M

ar
-

-
-

-
-

-
-

-
A

pr
-

-
-

-
-

-
-

-
M

ay
-

-
-

-
3.

29
0.

65
1.

86
43

%
Ju

n
0.

77
0.

07
0.

25
27

%
3.

16
0.

71
1.

88
42

%
Ju

l
0.

54
0.

10
0.

24
19

%
3.

51
0.

77
2.

02
46

%
A

ug
0.

77
0.

10
0.

25
27

%
3.

36
0.

74
2.

03
44

%
Se

p
0.

56
0.

09
0.

25
19

%
3.

71
0.

72
2.

02
49

%
O

ct
0.

54
0.

11
0.

26
19

%
3.

57
0.

57
1.

86
47

%
N

ov
0.

56
0.

12
0.

25
19

%
3.

45
0.

63
1.

69
45

%
D

ec
0.

68
0.

13
0.

29
23

%
3.

16
0.

49
1.

67
42

%
M

ax
27

%
49

%
C

ap
ac

ity
2.

90
7.

60
0.

26
1.

88

20
1 

A
re

a

R
iv

er
si

de
 P

ar
k

16
54

 C
an

on
 A

ve
R

iv
er

 T
ru

nk
 - 

21
 in

O
rc

ha
rd

 M
es

a 
- 2

4 
in

Fl
ow

 M
on

ito
rin

g 
St

at
io

ns
M

ax
, M

in
 &

 A
vg

 D
ai

ly
 F

lo
w

s 
(M

G
D

)
20

07

C
ity

 o
f G

ra
nd

 J
un

ct
io

n
P

er
si

go
 W

W
TP

4 
of

 5



In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

In
st

In
st

D
ai

ly
P

ea
k

M
on

th
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
M

ax
M

in
A

vg
C

ap
ac

ity
Ja

n
1.

45
0.

28
0.

88
91

%
-

-
-

-
-

-
-

-
Fe

b
1.

43
0.

35
0.

90
89

%
-

-
-

-
-

-
-

-
M

ar
1.

35
0.

37
0.

89
84

%
-

-
-

-
-

-
-

-
A

pr
1.

31
0.

31
0.

85
82

%
-

-
-

-
-

-
-

-
M

ay
1.

27
0.

19
0.

85
79

%
-

-
-

-
-

-
-

-
Ju

n
1.

30
0.

37
0.

85
81

%
-

-
-

-
-

-
-

-
Ju

l
1.

53
0.

20
0.

87
96

%
-

-
-

-
-

-
-

-
A

ug
1.

49
0.

14
0.

87
93

%
-

-
-

-
-

-
-

-
Se

p
1.

52
0.

19
0.

93
95

%
-

-
-

-
-

-
-

-
O

ct
1.

57
0.

09
0.

92
98

%
-

-
-

-
-

-
-

-
N

ov
1.

57
0.

11
0.

89
98

%
-

-
-

-
-

-
-

-
D

ec
1.

54
0.

11
0.

92
96

%
-

-
-

-
-

-
-

-
M

ax
98

%
0%

0%
C

ap
ac

ity
1.

60
2.

60
1.

60
0.

88

N
 1

9t
h 

S
t &

 R
oo

d 
A

ve

C
G

VS
D

  2
7 

1/
2 

R
oa

d 
- 1

8 
in

   
D

 R
oa

d 
- 1

5 
in

27
 1

/2
 R

d 
&

 W
in

te
rs

 A
ve

S
 1

5t
h 

S
t &

 D
 R

d

FS
D

   
Fr

ui
tv

al
e 

- 1
5 

in

Fl
ow

 M
on

ito
rin

g 
St

at
io

ns
M

ax
, M

in
 &

 A
vg

 D
ai

ly
 F

lo
w

s 
(M

G
D

)
20

07

C
ity

 o
f G

ra
nd

 J
un

ct
io

n
P

er
si

go
 W

W
TP

5 
of

 5



FLO1_F1_232_013_07.xls  Flow1 9/10/2008  3:53 PM

FILENAME : FLO1_F1_232_013_07

Source File: 
Client Name: 

Project No: 
Subsystem: 24 Road 2007 MGD
Meter Name: F1_232_013_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

30-Apr-07 Mon 0.123 0.228 1.852 0.057 17-Apr-07 0.040
08-May-07 Tue 0.104 0.180 1.731 0.038 24-Apr-07 0.060
10-May-07 Thu 0.102 0.173 1.693 0.040 25-Apr-07 0.054
11-May-07 Fri 0.112 0.185 1.654 0.041 21-May-07 0.043
14-May-07 Mon 0.110 0.193 1.745 0.038
15-May-07 Tue 0.110 0.195 1.769 0.043
16-May-07 Wed 0.110 0.198 1.801 0.045
17-May-07 Thu 0.115 0.208 1.801 0.040
18-May-07 Fri 0.118 0.203 1.710 0.040
24-May-07 Thu 0.113 0.198 1.747 0.038
25-May-07 Fri 0.120 0.220 1.840 0.038
29-May-07 Tue 0.118 0.188 1.592 0.042
30-May-07 Wed 0.112 0.190 1.697 0.035

13 0.113 0.197 1.741 0.041 4 0.049
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.113
0.113
1.741

0 (ADDF - WWP)
0.008 (DW/HG - DW/LG)
0.008 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

3:49 PM

Meter_F1_232_013_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

3:
54

 P
M

1

F1
_2

32
_0

13
_0

7 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

4/
30

/2
00

7
5/

8/
20

07
5/

10
/2

00
7

5/
11

/2
00

7
5/

14
/2

00
7

5/
15

/2
00

7
5/

16
/2

00
7

5/
17

/2
00

7
5/

18
/2

00
7

5/
24

/2
00

7
5/

25
/2

00
7

5/
29

/2
00

7
5/

30
/2

00
7

A
ve

ra
ge



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
3:

54
 P

M

1

F1
_2

32
_0

13
_0

7 
- D

W
/H

G
 &

 D
W

/L
G

 W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

 
C

O
M

PA
R

IS
O

N

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_F1_232_013_07.xls  Flow1 9/11/2008  10:13 AM

FILENAME : FLO1_F1_232_013_07

Source File: 
Client Name: 

Project No: 
Subsystem: 24 Road 2007 MGD
Meter Name: F1_232_013_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

07-Apr-07 Sat 0.124 0.210 1.700 0.043 08-Apr-07 0.046
14-Apr-07 Sat 0.131 0.233 1.769 0.040 15-Apr-07 0.037
28-Apr-07 Sat 0.148 0.255 1.728 0.055 21-Apr-07 0.050

12-May-07 Sat 0.122 0.215 1.761 0.040 22-Apr-07 0.047
19-May-07 Sat 0.138 0.233 1.682 0.048 06-May-07 0.043
26-May-07 Sat 0.131 0.215 1.643 0.044
27-May-07 Sun 0.124 0.198 1.588 0.040

7 0.131 0.223 1.696 0.044 5 0.045
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.131
0.131
1.696

0 (ADDF - WWP)
0.000 (DW/HG - DW/LG)
0.000 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

10:12 AM

Meter_F1_232_013_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

10
:1

4 
A

M

1

F1
_2

32
_0

13
_0

7 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0

0.
30

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

4/
7/

20
07

4/
14

/2
00

7
4/

28
/2

00
7

5/
12

/2
00

7
5/

19
/2

00
7

5/
26

/2
00

7
5/

27
/2

00
7

A
ve

ra
ge



FLO1_F1_232_013_07.xls  Flow1 9/10/2008  3:31 PM

FILENAME : FLO1_F1_232_013_07

Source File: 
Client Name: 

Project No: 
Subsystem: 24 Road 2007 MGD
Meter Name: F1_232_013_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

05-Feb-07 Mon 0.115 0.188 1.630 0.037 14-Feb-07 0.036
06-Feb-07 Tue 0.095 0.163 1.712 0.037 15-Feb-07 0.041
07-Feb-07 Wed 0.101 0.165 1.636 0.034 20-Feb-07 0.040
08-Feb-07 Thu 0.092 0.165 1.788 0.037 01-Mar-07 0.057
16-Feb-07 Fri 0.091 0.173 1.888 0.033
22-Feb-07 Thu 0.097 0.178 1.834 0.039
05-Mar-07 Mon 0.091 0.143 1.565 0.033
06-Mar-07 Tue 0.093 0.135 1.451 0.038
07-Mar-07 Wed 0.090 0.160 1.770 0.037

9 0.096 0.163 1.697 0.036 4 0.043
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.096
0.096
1.697

0 (ADDF - WWP)
0.007 (DW/HG - DW/LG)
0.007 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

3:28 PM

Meter_F1_232_013_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

3:
31

 P
M

1

F1
_2

32
_0

13
_0

7 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

2/
5/

20
07

2/
6/

20
07

2/
7/

20
07

2/
8/

20
07

2/
16

/2
00

7
2/

22
/2

00
7

3/
5/

20
07

3/
6/

20
07

3/
7/

20
07

A
ve

ra
ge



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
3:

32
 P

M

1

F1
_2

32
_0

13
_0

7 
- D

W
/H

G
 &

 D
W

/L
G

 W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

 
C

O
M

PA
R

IS
O

N

0.
00

0

0.
02

0

0.
04

0

0.
06

0

0.
08

0

0.
10

0

0.
12

0

0.
14

0

0.
16

0

0.
18

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_F1_232_013_07.xls  Flow1 9/10/2008  3:40 PM

FILENAME : FLO1_F1_232_013_07

Source File: 
Client Name: 

Project No: 
Subsystem: 24 Road 2007 MGD
Meter Name: F1_232_013_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

03-Feb-07 Sat 0.149 0.258 1.723 0.056 11-Feb-07 0.033
04-Feb-07 Sun 0.135 0.243 1.798 0.054 24-Feb-07 0.040
10-Feb-07 Sat 0.118 0.228 1.926 0.039
18-Feb-07 Sun 0.121 0.215 1.784 0.032
25-Feb-07 Sun 0.120 0.215 1.793 0.039
03-Mar-07 Sat 0.112 0.230 2.046 0.038

6 0.126 0.231 1.845 0.043 2 0.036
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.126
0.126
1.845

0 (ADDF - WWP)
-0.007 (DW/HG - DW/LG)
-0.007 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

3:38 PM

Meter_F1_232_013_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
F1

_2
32

_0
13

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

3:
40

 P
M

1

F1
_2

32
_0

13
_0

7 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0

0.
30

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

2/
3/

20
07

2/
4/

20
07

2/
10

/2
00

7
2/

18
/2

00
7

2/
25

/2
00

7
3/

3/
20

07
A

ve
ra

ge



FLO1_C1_261_024_07.xls  Flow1 9/10/2008  1:47 PM

FILENAME : FLO1_C1_261_024_07

Source File: 
Client Name: 

Project No: 
Subsystem: Orchard Mesa 2007 MGD
Meter Name: C1_261_024_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

29-May-07 Tue 1.900 2.635 1.387 1.162 24-Jul-07 1.372
30-May-07 Wed 1.847 2.693 1.457 1.398 25-Jul-07 1.310
31-May-07 Thu 1.824 2.573 1.410 1.044 07-Aug-07 1.494
01-Jun-07 Fri 1.782 2.558 1.435 1.030 28-Aug-07 1.396
04-Jun-07 Mon 1.874 2.713 1.447 1.448
05-Jun-07 Tue 1.759 2.558 1.454 1.266
06-Jun-07 Wed 1.852 2.425 1.310 1.128
07-Jun-07 Thu 1.842 2.518 1.367 1.143
08-Jun-07 Fri 1.744 2.375 1.362 1.067
29-Jun-07 Fri 1.933 2.608 1.349 1.550
16-Jul-07 Mon 1.980 2.775 1.402 1.305
17-Jul-07 Tue 2.058 2.778 1.350 1.365
18-Jul-07 Wed 2.024 2.710 1.339 1.268
19-Jul-07 Thu 1.874 2.605 1.390 1.293
20-Jul-07 Fri 2.099 2.675 1.274 1.505

15 1.893 2.613 1.382 1.265 4 1.393
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 1.893
1.893
1.382

0 (ADDF - WWP)
0.128 (DW/HG - DW/LG)
0.128 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

1:43 PM

Meter_C1_261_024_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
C

1_
26

1_
02

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

1:
48

 P
M

1

C
1_

26
1_

02
4_

07
 - 

A
D

D
F 

W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0

3.
00

0

3.
50

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

5/
29

/2
00

7
5/

30
/2

00
7

5/
31

/2
00

7
6/

1/
20

07
6/

4/
20

07
6/

5/
20

07
6/

6/
20

07
6/

7/
20

07
6/

8/
20

07
6/

29
/2

00
7

7/
16

/2
00

7
7/

17
/2

00
7

7/
18

/2
00

7
7/

19
/2

00
7

7/
20

/2
00

7
A

ve
ra

ge



FL
O

1_
C

1_
26

1_
02

4_
07

.x
ls

 D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
1:

48
 P

M

1

C
1_

26
1_

02
4_

07
 - 

D
W

/H
G

 &
 D

W
/L

G
 W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
 

C
O

M
PA

R
IS

O
N

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0

3.
00

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_C1_261_024_07.xls  Flow1 9/10/2008  2:02 PM

FILENAME : FLO1_C1_261_024_07

Source File: 
Client Name: 

Project No: 
Subsystem: Orchard Mesa 2007 MGD
Meter Name: C1_261_024_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

02-Jun-07 Sat 1.851 3.060 1.653 1.267 07-Jul-07 1.145
03-Jun-07 Sun 2.074 2.888 1.392 1.328 29-Jul-07 1.454
09-Jun-07 Sat 1.886 2.973 1.576 0.964 04-Aug-07 1.294
10-Jun-07 Sun 1.952 2.755 1.412 1.387 25-Aug-07 1.229
30-Jun-07 Sat 1.961 3.050 1.555 1.054 26-Aug-07 1.319
01-Jul-07 Sun 1.972 3.355 1.701 1.198
08-Jul-07 Sun 2.027 3.010 1.485 1.230
14-Jul-07 Sat 2.093 3.113 1.487 1.444
15-Jul-07 Sun 1.975 3.245 1.643 1.062
21-Jul-07 Sat 2.129 3.050 1.433 1.497

11-Aug-07 Sat 2.032 3.145 1.548 1.113
12-Aug-07 Sun 2.145 3.170 1.478 1.281
18-Aug-07 Sat 1.942 3.095 1.594 1.128

13 2.003 3.070 1.535 1.227 5 1.288
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 2.003
2.003
1.535

0 (ADDF - WWP)
0.061 (DW/HG - DW/LG)
0.061 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

1:58 PM

Meter_C1_261_024_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
C

1_
26

1_
02

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

2:
03

 P
M

1

C
1_

26
1_

02
4_

07
 - 

A
D

D
F 

W
EE

K
EN

D
 D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0

3.
00

0

3.
50

0

4.
00

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

6/
2/

20
07

6/
3/

20
07

6/
9/

20
07

6/
10

/2
00

7
6/

30
/2

00
7

7/
1/

20
07

7/
8/

20
07

7/
14

/2
00

7
7/

15
/2

00
7

7/
21

/2
00

7
8/

11
/2

00
7

8/
12

/2
00

7
8/

18
/2

00
7

A
ve

ra
ge



FLO1_C1_261_024_08.xls  Flow1 9/10/2008  2:34 PM

FILENAME : FLO1_C1_261_024_08

Source File: 
Client Name: 

Project No: 
Subsystem: Orchard Mesa 2008 MGD
Meter Name: C1_261_024_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

14-Jan-08 Mon 1.654 2.380 1.439 0.774 08-Jan-08 1.017
15-Jan-08 Tue 1.653 2.263 1.369 0.851 10-Jan-08 0.835
16-Jan-08 Wed 1.592 2.125 1.335 0.912 29-Jan-08 0.918
17-Jan-08 Thu 1.610 2.220 1.379 1.097 31-Jan-08 1.031
18-Jan-08 Fri 1.651 2.335 1.414 0.945 05-Feb-08 1.009
23-Jan-08 Wed 1.594 2.420 1.518 0.928 25-Feb-08 1.074
11-Feb-08 Mon 1.602 2.253 1.406 0.947 26-Feb-08 0.971
12-Feb-08 Tue 1.579 2.125 1.346 0.948
13-Feb-08 Wed 1.642 2.368 1.442 0.763
19-Feb-08 Tue 1.636 2.155 1.317 0.931
20-Feb-08 Wed 1.643 2.385 1.452 1.077
27-Feb-08 Wed 1.597 2.535 1.588 0.972
28-Feb-08 Thu 1.637 2.303 1.406 0.937
29-Feb-08 Fri 1.666 2.568 1.541 0.989

14 1.625 2.317 1.425 0.934 7 0.979
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 1.625
1.625
1.425

0 (ADDF - WWP)
0.046 (DW/HG - DW/LG)
0.046 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

2:32 PM

Meter_C1_261_024_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
C

1_
26

1_
02

4_
08

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

2:
35

 P
M

1

C
1_

26
1_

02
4_

08
 - 

A
D

D
F 

W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0

3.
00

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
14

/2
00

8
1/

15
/2

00
8

1/
16

/2
00

8
1/

17
/2

00
8

1/
18

/2
00

8
1/

23
/2

00
8

2/
11

/2
00

8
2/

12
/2

00
8

2/
13

/2
00

8
2/

19
/2

00
8

2/
20

/2
00

8
2/

27
/2

00
8

2/
28

/2
00

8
2/

29
/2

00
8

A
ve

ra
ge



FL
O

1_
C

1_
26

1_
02

4_
08

.x
ls

 D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
2:

35
 P

M

1

C
1_

26
1_

02
4_

08
 - 

D
W

/H
G

 &
 D

W
/L

G
 W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
 

C
O

M
PA

R
IS

O
N

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_C1_261_024_08.xls  Flow1 9/10/2008  2:38 PM

FILENAME : FLO1_C1_261_024_08

Source File: 
Client Name: 

Project No: 
Subsystem: Orchard Mesa 2008 MGD
Meter Name: C1_261_024_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

13-Jan-08 Sun 1.722 2.950 1.713 0.893 06-Jan-08 0.926
19-Jan-08 Sat 1.794 2.785 1.552 1.068 12-Jan-08 0.915
20-Jan-08 Sun 1.904 2.925 1.536 0.996 26-Jan-08 1.001
10-Feb-08 Sun 1.709 2.393 1.400 0.835 27-Jan-08 0.814
16-Feb-08 Sat 1.641 2.483 1.512 0.867 09-Feb-08 0.943
17-Feb-08 Sun 1.620 2.715 1.676 0.830 24-Feb-08 1.034

6 1.732 2.708 1.565 0.915 6 0.939
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 1.732
1.732
1.565

0 (ADDF - WWP)
0.024 (DW/HG - DW/LG)
0.024 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

2:37 PM

Meter_C1_261_024_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
C

1_
26

1_
02

4_
08

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

2:
39

 P
M

1

C
1_

26
1_

02
4_

08
 - 

A
D

D
F 

W
EE

K
EN

D
 D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
50

0

1.
00

0

1.
50

0

2.
00

0

2.
50

0

3.
00

0

3.
50

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
13

/2
00

8
1/

19
/2

00
8

1/
20

/2
00

8
2/

10
/2

00
8

2/
16

/2
00

8
2/

17
/2

00
8

A
ve

ra
ge



FLO1_E3_241_034_07.xls  Flow1 9/11/2008  2:34 PM

FILENAME : FLO1_E3_241_034_07

Source File: 
Client Name: 

Project No: 
Subsystem: Paradise Hills 2007 MGD
Meter Name: E3_241_034_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

09-Jan-07 Tue 0.781 1.393 1.783 0.289 15-Jan-07 0.270
11-Jan-07 Thu 0.786 1.308 1.664 0.255 22-Jan-07 0.277
17-Jan-07 Wed 0.686 1.075 1.566 0.268 13-Feb-07 0.262
18-Jan-07 Thu 0.694 1.163 1.674 0.247 20-Feb-07 0.280
19-Jan-07 Fri 0.709 1.153 1.625 0.248 01-Mar-07 0.242
24-Jan-07 Wed 0.818 1.408 1.720 0.278
25-Jan-07 Thu 0.810 1.438 1.775 0.279
29-Jan-07 Mon 0.848 1.368 1.613 0.267
30-Jan-07 Tue 0.782 1.193 1.525 0.273
31-Jan-07 Wed 0.759 1.268 1.671 0.313
01-Feb-07 Thu 0.742 1.220 1.644 0.271
02-Feb-07 Fri 0.775 1.570 2.027 0.256
05-Feb-07 Mon 0.778 1.370 1.760 0.234
06-Feb-07 Tue 0.754 1.430 1.897 0.243
07-Feb-07 Wed 0.778 1.380 1.773 0.234
08-Feb-07 Thu 0.776 1.408 1.813 0.241
09-Feb-07 Fri 0.782 1.408 1.799 0.270

17 0.768 1.326 1.725 0.263 5 0.266
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.768
0.768
1.725

0 (ADDF - WWP)
0.003 (DW/HG - DW/LG)
0.003 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

2:31 PM

Meter_E3_241_034_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
E

3_
24

1_
03

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

2:
35

 P
M

1

E3
_2

41
_0

34
_0

7 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
20

0

0.
40

0

0.
60

0

0.
80

0

1.
00

0

1.
20

0

1.
40

0

1.
60

0

1.
80

0

2.
00

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
9/

20
07

1/
11

/2
00

7
1/

17
/2

00
7

1/
18

/2
00

7
1/

19
/2

00
7

1/
24

/2
00

7
1/

25
/2

00
7

1/
29

/2
00

7
1/

30
/2

00
7

1/
31

/2
00

7
2/

1/
20

07
2/

2/
20

07
2/

5/
20

07
2/

6/
20

07
2/

7/
20

07
2/

8/
20

07
2/

9/
20

07
A

ve
ra

ge



FL
O

1_
E

3_
24

1_
03

4_
07

.x
ls

 D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
11

/2
00

8 
2:

35
 P

M

1

E3
_2

41
_0

34
_0

7 
- D

W
/H

G
 &

 D
W

/L
G

 D
IU

R
N

A
L 

C
U

R
VE

 C
O

M
PA

R
IS

O
N

0.
00

0

0.
20

0

0.
40

0

0.
60

0

0.
80

0

1.
00

0

1.
20

0

1.
40

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_E3_241_034_07.xls  Flow1 9/11/2008  2:38 PM

FILENAME : FLO1_E3_241_034_07

Source File: 
Client Name: 

Project No: 
Subsystem: Paradise Hills 2007 MGD
Meter Name: E3_241_034_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

07-Jan-07 Sun 0.744 1.583 2.126 0.250 06-Jan-07 0.315
27-Jan-07 Sat 0.903 1.773 1.962 0.259 14-Jan-07 0.269
28-Jan-07 Sun 0.833 1.625 1.952 0.256 24-Feb-07 0.244
03-Feb-07 Sat 0.882 1.750 1.985 0.240
04-Feb-07 Sun 0.762 1.463 1.919 0.273
10-Feb-07 Sat 0.870 1.778 2.044 0.238
17-Feb-07 Sat 0.860 1.798 2.091 0.256
18-Feb-07 Sun 0.712 1.508 2.116 0.238

8 0.821 1.659 2.024 0.251 3 0.276
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.821
0.821
2.024

0 (ADDF - WWP)
0.025 (DW/HG - DW/LG)
0.025 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

2:36 PM

Meter_E3_241_034_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
E

3_
24

1_
03

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

2:
40

 P
M

1

E3
_2

41
_0

34
_0

7 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
20

0

0.
40

0

0.
60

0

0.
80

0

1.
00

0

1.
20

0

1.
40

0

1.
60

0

1.
80

0

2.
00

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
7/

20
07

1/
27

/2
00

7
1/

28
/2

00
7

2/
3/

20
07

2/
4/

20
07

2/
10

/2
00

7
2/

17
/2

00
7

2/
18

/2
00

7
A

ve
ra

ge



FLO1_E3_241_034_07.xls  Flow1 9/12/2008  6:51 AM

FILENAME : FLO1_E3_241_034_07

Source File: 
Client Name: 

Project No: 
Subsystem: Paradise Hills 2007 MGD
Meter Name: E3_241_034_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

27-Apr-07 Fri 0.798 1.338 1.676 0.285 06-Apr-07 0.253
30-Apr-07 Mon 0.822 1.370 1.666 0.285 10-Apr-07 0.252

01-May-07 Tue 0.789 1.343 1.702 0.308 13-Apr-07 0.268
08-May-07 Tue 0.804 1.243 1.546 0.304 17-Apr-07 0.263
09-May-07 Wed 0.814 1.373 1.685 0.284 24-Apr-07 0.313
10-May-07 Thu 0.812 1.340 1.650 0.266 25-Apr-07 0.290
11-May-07 Fri 0.838 1.370 1.635 0.284
14-May-07 Mon 0.851 1.415 1.662 0.280
15-May-07 Tue 0.841 1.275 1.516 0.290
16-May-07 Wed 0.785 1.320 1.682 0.284
17-May-07 Thu 0.809 1.363 1.685 0.286
18-May-07 Fri 0.830 1.243 1.498 0.283
22-May-07 Tue 0.833 1.280 1.537 0.269
23-May-07 Wed 0.790 1.280 1.619 0.284
24-May-07 Thu 0.798 1.245 1.560 0.297
25-May-07 Fri 0.831 1.328 1.598 0.283
29-May-07 Tue 0.839 1.335 1.592 0.303
30-May-07 Wed 0.827 1.333 1.611 0.283

18 0.817 1.322 1.618 0.287 6 0.273
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.817
0.817
1.618

0 (ADDF - WWP)
-0.013 (DW/HG - DW/LG)
-0.013 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

6:47 AM

Meter_E3_241_034_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/12/08

Wastwater Basin Study Update

1



FL
O

1_
E

3_
24

1_
03

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

12
/2

00
8 

6:
51

 A
M

1

E3
_2

41
_0

34
_0

7 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
20

0

0.
40

0

0.
60

0

0.
80

0

1.
00

0

1.
20

0

1.
40

0

1.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow 4/
27

/2
00

7
4/

30
/2

00
7

5/
1/

20
07

5/
8/

20
07

5/
9/

20
07

5/
10

/2
00

7
5/

11
/2

00
7

5/
14

/2
00

7
5/

15
/2

00
7

5/
16

/2
00

7
5/

17
/2

00
7

5/
18

/2
00

7
5/

22
/2

00
7

5/
23

/2
00

7
5/

24
/2

00
7

5/
25

/2
00

7
5/

29
/2

00
7

5/
30

/2
00

7
A

ve
ra

ge



FLO1_E3_241_034_07.xls  Flow1 9/12/2008  6:55 AM

FILENAME : FLO1_E3_241_034_07

Source File: 
Client Name: 

Project No: 
Subsystem: Paradise Hills 2007 MGD
Meter Name: E3_241_034_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

07-Apr-07 Sat 0.823 1.673 2.033 0.238 22-Apr-07 0.275
28-Apr-07 Sat 0.830 1.488 1.793 0.274 06-May-07 0.294
29-Apr-07 Sun 0.798 1.290 1.616 0.283

12-May-07 Sat 0.847 1.460 1.724 0.283
19-May-07 Sat 0.836 1.355 1.622 0.319
26-May-07 Sat 0.753 1.365 1.814 0.290
27-May-07 Sun 0.681 1.155 1.695 0.281

7 0.795 1.398 1.757 0.281 2 0.285
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.795
0.795
1.757

0 (ADDF - WWP)
0.003 (DW/HG - DW/LG)
0.003 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

6:53 AM

Meter_E3_241_034_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/12/08

Wastwater Basin Study Update

1



FL
O

1_
E

3_
24

1_
03

4_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

12
/2

00
8 

6:
55

 A
M

1

E3
_2

41
_0

34
_0

7 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
20

0

0.
40

0

0.
60

0

0.
80

0

1.
00

0

1.
20

0

1.
40

0

1.
60

0

1.
80

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

4/
7/

20
07

4/
28

/2
00

7
4/

29
/2

00
7

5/
12

/2
00

7
5/

19
/2

00
7

5/
26

/2
00

7
5/

27
/2

00
7

A
ve

ra
ge



FLO1_D1_252_010_07.xls  Flow1 9/10/2008  9:16 AM

FILENAME : FLO1_D1_252_010_07

Source File: 
Client Name: 

Project No: 
Subsystem: River Trunk 2007 MGD
Meter Name: D1_252_010_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

01-Jun-07 Fri 0.274 0.483 1.761 0.130 12-Jun-07 0.135
04-Jun-07 Mon 0.245 0.455 1.855 0.080 13-Jun-07 0.189
05-Jun-07 Tue 0.265 0.465 1.757 0.136 14-Jun-07 0.160
06-Jun-07 Wed 0.274 0.468 1.703 0.154 23-Jul-07 0.123
07-Jun-07 Thu 0.291 0.493 1.695 0.143 24-Jul-07 0.184
08-Jun-07 Fri 0.311 0.525 1.691 0.148 25-Jul-07 0.143
25-Jun-07 Mon 0.292 0.473 1.617 0.134
26-Jun-07 Tue 0.273 0.468 1.712 0.130
27-Jun-07 Wed 0.256 0.475 1.856 0.132
28-Jun-07 Thu 0.269 0.460 1.710 0.128
29-Jun-07 Fri 0.269 0.465 1.731 0.136
17-Jul-07 Tue 0.243 0.430 1.769 0.108
19-Jul-07 Thu 0.262 0.460 1.755 0.100

13 0.271 0.471 1.739 0.128 6 0.156
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.271
0.271
1.739

0 (ADDF - WWP)
0.028 (DW/HG - DW/LG)
0.028 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

9:14 AM

Meter_D1_252_010_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
D

1_
25

2_
01

0_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

9:
18

 A
M

1

D
1_

25
2_

01
0_

07
 - 

A
D

D
F 

W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

6/
1/

20
07

6/
4/

20
07

6/
5/

20
07

6/
6/

20
07

6/
7/

20
07

6/
8/

20
07

6/
25

/2
00

7
6/

26
/2

00
7

6/
27

/2
00

7
6/

28
/2

00
7

6/
29

/2
00

7
7/

17
/2

00
7

7/
19

/2
00

7
A

ve
ra

ge



FL
O

1_
D

1_
25

2_
01

0_
07

.x
ls

 D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
9:

19
 A

M

1

D
1_

25
2_

01
0_

07
 - 

D
W

/H
G

 &
 D

W
/L

G
 W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
 

C
O

M
PA

R
IS

O
N

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_D1_252_010_07.xls  Flow1 9/10/2008  9:38 AM

FILENAME : FLO1_D1_252_010_07

Source File: 
Client Name: 

Project No: 
Subsystem: River Trunk 2007 MGD
Meter Name: D1_252_010_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

03-Jun-07 Sun 0.143 0.190 1.328 0.111 28-Jul-07 0.127
09-Jun-07 Sat 0.202 0.250 1.238 0.158 29-Jul-07 0.133
10-Jun-07 Sun 0.184 0.230 1.247 0.140 11-Aug-07 0.103
30-Jun-07 Sat 0.170 0.213 1.252 0.130 25-Aug-07 0.122
01-Jul-07 Sun 0.159 0.210 1.319 0.120 26-Aug-07 0.108
14-Jul-07 Sat 0.152 0.190 1.247 0.112
21-Jul-07 Sat 0.141 0.195 1.387 0.110

12-Aug-07 Sun 0.146 0.198 1.352 0.106
18-Aug-07 Sat 0.148 0.190 1.285 0.113
19-Aug-07 Sun 0.141 0.185 1.308 0.100

10 0.159 0.205 1.296 0.120 5 0.118
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.159
0.159
1.296

0 (ADDF - WWP)
-0.002 (DW/HG - DW/LG)
-0.002 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

9:35 AM

Meter_D1_252_010_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
D

1_
25

2_
01

0_
07

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

9:
37

 A
M

1

D
1_

25
2_

01
0_

07
 - 

A
D

D
F 

W
EE

K
EN

D
 D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0

0.
30

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

6/
3/

20
07

6/
9/

20
07

6/
10

/2
00

7
6/

30
/2

00
7

7/
1/

20
07

7/
14

/2
00

7
7/

21
/2

00
7

8/
12

/2
00

7
8/

18
/2

00
7

8/
19

/2
00

7
A

ve
ra

ge



FLO1_D1_252_010_08.xls  Flow1 9/10/2008  9:59 AM

FILENAME : FLO1_D1_252_010_08

Source File: 
Client Name: 

Project No: 
Subsystem: River Trunk 2008 MGD
Meter Name: D1_252_010_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

04-Jan-08 Fri 0.316 0.525 1.661 0.153 08-Jan-08 0.157
14-Jan-08 Mon 0.317 0.515 1.625 0.144 10-Jan-08 0.160
15-Jan-08 Tue 0.298 0.503 1.689 0.148 11-Jan-08 0.176
16-Jan-08 Wed 0.321 0.535 1.669 0.145 29-Jan-08 0.173
17-Jan-08 Thu 0.308 0.488 1.581 0.140 31-Jan-08 0.150
18-Jan-08 Fri 0.316 0.510 1.613 0.148 15-Feb-08 0.155
21-Jan-08 Mon 0.310 0.503 1.622 0.156 22-Feb-08 0.148
22-Jan-08 Tue 0.312 0.548 1.753 0.152
23-Jan-08 Wed 0.319 0.513 1.605 0.153
11-Feb-08 Mon 0.334 0.523 1.563 0.151
12-Feb-08 Tue 0.319 0.540 1.694 0.157
13-Feb-08 Wed 0.319 0.518 1.625 0.145
18-Feb-08 Mon 0.363 0.563 1.548 0.177
19-Feb-08 Tue 0.321 0.558 1.737 0.143
20-Feb-08 Wed 0.333 0.520 1.560 0.158
27-Feb-08 Wed 0.358 0.573 1.600 0.172
28-Feb-08 Thu 0.341 0.545 1.597 0.155
29-Feb-08 Fri 0.354 0.585 1.653 0.160

18 0.326 0.531 1.633 0.153 7 0.160
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.326
0.326
1.633

0 (ADDF - WWP)
0.007 (DW/HG - DW/LG)
0.007 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

9:51 AM

Meter_D1_252_010_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
D

1_
25

2_
01

0_
08

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

9:
59

 A
M

1

D
1_

25
2_

01
0_

08
 - 

A
D

D
F 

W
EE

K
ED

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0

0.
70

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow 1/
4/

20
08

1/
14

/2
00

8
1/

15
/2

00
8

1/
16

/2
00

8
1/

17
/2

00
8

1/
18

/2
00

8
1/

21
/2

00
8

1/
22

/2
00

8
1/

23
/2

00
8

2/
11

/2
00

8
2/

12
/2

00
8

2/
13

/2
00

8
2/

18
/2

00
8

2/
19

/2
00

8
2/

20
/2

00
8

2/
27

/2
00

8
2/

28
/2

00
8

2/
29

/2
00

8
A

ve
ra

ge

cha50317
Text Box



FL
O

1_
D

1_
25

2_
01

0_
08

.x
ls

 D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
10

/2
00

8 
10

:0
0 

A
M

1

D
1_

25
2_

01
0_

08
 - 

D
W

/H
G

 &
 D

W
/L

G
 W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
 

C
O

M
PA

R
IS

O
N

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_D1_252_010_08.xls  Flow1 9/10/2008  10:06 AM

FILENAME : FLO1_D1_252_010_08

Source File: 
Client Name: 

Project No: 
Subsystem: River Trunk 2008 MGD
Meter Name: D1_252_010_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

06-Jan-08 Sun 0.198 0.273 1.373 0.147 26-Jan-08 0.158
12-Jan-08 Sat 0.202 0.298 1.471 0.149 27-Jan-08 0.154
13-Jan-08 Sun 0.190 0.250 1.313 0.153 02-Feb-08 0.162
19-Jan-08 Sat 0.187 0.233 1.246 0.131 03-Feb-08 0.149
20-Jan-08 Sun 0.201 0.240 1.195 0.167 09-Feb-08 0.143
10-Feb-08 Sun 0.200 0.283 1.410 0.156 24-Feb-08 0.180
17-Feb-08 Sun 0.205 0.265 1.293 0.163

7 0.198 0.263 1.329 0.152 6 0.158
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.198
0.198
1.329

0 (ADDF - WWP)
0.005 (DW/HG - DW/LG)
0.005 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

10:04 AM

Meter_D1_252_010_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/10/08

Wastwater Basin Study Update

1



FL
O

1_
D

1_
25

2_
01

0_
08

.x
ls

 A
D

D
F 

C
H

A
R

T
9/

10
/2

00
8 

10
:0

6 
A

M

1

D
1_

25
2_

01
0_

08
 - 

A
D

D
F 

W
EE

K
EN

D
 D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0

0.
30

0

0.
35

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
6/

20
08

1/
12

/2
00

8
1/

13
/2

00
8

1/
19

/2
00

8
1/

20
/2

00
8

2/
10

/2
00

8
2/

17
/2

00
8

A
ve

ra
ge



FLO1_F3_202_007_07.xls  Flow1 9/11/2008  12:54 PM

FILENAME : FLO1_F3_202_007_07

Source File: 
Client Name: 

Project No: 
Subsystem: Tiara Rado 2007 MGD
Meter Name: F3_202_007_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

09-Jul-07 Mon 0.276 0.550 1.992 0.123 24-Jul-07 0.107
10-Jul-07 Tue 0.243 0.458 1.882 0.048 25-Jul-07 0.113
12-Jul-07 Thu 0.260 0.503 1.934 0.058 07-Aug-07 0.128
13-Jul-07 Fri 0.238 0.525 2.204 0.120 28-Aug-07 0.073
16-Jul-07 Mon 0.290 0.460 1.587 0.163 29-Aug-07 0.060
17-Jul-07 Tue 0.246 0.488 1.984 0.048
18-Jul-07 Wed 0.256 0.450 1.759 0.112
19-Jul-07 Thu 0.294 0.533 1.809 0.103
20-Jul-07 Fri 0.279 0.475 1.703 0.150

13-Aug-07 Mon 0.282 0.470 1.667 0.111
14-Aug-07 Tue 0.249 0.495 1.986 0.063
15-Aug-07 Wed 0.304 0.510 1.675 0.061
16-Aug-07 Thu 0.311 0.478 1.535 0.151
17-Aug-07 Fri 0.290 0.473 1.628 0.159
20-Aug-07 Mon 0.293 0.543 1.851 0.084
21-Aug-07 Tue 0.274 0.575 2.095 0.137
22-Aug-07 Wed 0.301 0.605 2.007 0.182

17 0.276 0.505 1.841 0.110 5 0.096
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.276
0.276
1.841

0 (ADDF - WWP)
-0.014 (DW/HG - DW/LG)
-0.014 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

12:52 PM

Meter_F3_202_007_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
F3

_2
02

_0
07

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

12
:5

7 
P

M

1

F3
_2

02
_0

07
_0

7 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0

0.
70

0

0.
80

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

7/
9/

20
07

7/
10

/2
00

7
7/

12
/2

00
7

7/
13

/2
00

7
7/

16
/2

00
7

7/
17

/2
00

7
7/

18
/2

00
7

7/
19

/2
00

7
7/

20
/2

00
7

8/
13

/2
00

7
8/

14
/2

00
7

8/
15

/2
00

7
8/

16
/2

00
7

8/
17

/2
00

7
8/

20
/2

00
7

8/
21

/2
00

7
8/

22
/2

00
7

A
ve

ra
ge



FLO1_F3_202_007_07.xls  Flow1 9/11/2008  1:01 PM

FILENAME : FLO1_F3_202_007_07

Source File: 
Client Name: 

Project No: 
Subsystem: Tiara Rado 2007 MGD
Meter Name: F3_202_007_07

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

08-Jul-07 Sun 0.300 0.528 1.760 0.108 07-Jul-07 0.155
14-Jul-07 Sat 0.280 0.505 1.802 0.063 29-Jul-07 0.110
15-Jul-07 Sun 0.253 0.485 1.918 0.037 04-Aug-07 0.118
21-Jul-07 Sat 0.267 0.500 1.871 0.091 25-Aug-07 0.154

11-Aug-07 Sat 0.227 0.405 1.783 0.118 26-Aug-07 0.129
12-Aug-07 Sun 0.295 0.480 1.629 0.085
18-Aug-07 Sat 0.298 0.565 1.894 0.128
19-Aug-07 Sun 0.290 0.460 1.585 0.138
01-Sep-07 Sat 0.262 0.540 2.059 0.085
02-Sep-07 Sun 0.255 0.488 1.911 0.059

10 0.273 0.496 1.821 0.091 5 0.133
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.273
0.273
1.821

0 (ADDF - WWP)
0.042 (DW/HG - DW/LG)
0.042 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

12:58 PM

Meter_F3_202_007_07

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
F3

_2
02

_0
07

_0
7.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

1:
01

 P
M

1

F3
_2

02
_0

07
_0

7 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0

0.
70

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

7/
8/

20
07

7/
14

/2
00

7
7/

15
/2

00
7

7/
21

/2
00

7
8/

11
/2

00
7

8/
12

/2
00

7
8/

18
/2

00
7

8/
19

/2
00

7
9/

1/
20

07
9/

2/
20

07
A

ve
ra

ge



FL
O

1_
F3

_2
02

_0
07

_0
7.

xl
s 

D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
11

/2
00

8 
1:

02
 P

M

1

F3
_2

02
_0

07
_0

7 
- D

W
/H

G
 &

 D
W

/L
G

 W
EE

K
EN

D
 D

IU
R

N
A

L 
C

U
R

VE
 

C
O

M
PA

R
IS

O
N

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_F3_202_007_08.xls  Flow1 9/11/2008  1:07 PM

FILENAME : FLO1_F3_202_007_08

Source File: 
Client Name: 

Project No: 
Subsystem: Tiara Rado 2008 MGD
Meter Name: F3_202_007_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

17-Jan-08 Thu 0.227 0.468 2.063 0.049 08-Jan-08 0.113
18-Jan-08 Fri 0.237 0.470 1.982 0.058 10-Jan-08 0.046
21-Jan-08 Mon 0.281 0.518 1.840 0.066 11-Jan-08 0.097
22-Jan-08 Tue 0.229 0.503 2.192 0.050 29-Jan-08 0.157
23-Jan-08 Wed 0.200 0.480 2.395 0.065 31-Jan-08 0.113
12-Feb-08 Tue 0.230 0.383 1.663 0.063
13-Feb-08 Wed 0.232 0.520 2.242 0.044
18-Feb-08 Mon 0.226 0.460 2.036 0.043
19-Feb-08 Tue 0.211 0.415 1.963 0.065
20-Feb-08 Wed 0.242 0.490 2.025 0.061
28-Feb-08 Thu 0.219 0.418 1.908 0.083
29-Feb-08 Fri 0.219 0.420 1.922 0.053

12 0.229 0.462 2.019 0.058 5 0.105
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.229
0.229
2.019

0 (ADDF - WWP)
0.047 (DW/HG - DW/LG)
0.047 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

1:05 PM

Meter_F3_202_007_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
F3

_2
02

_0
07

_0
8.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

1:
08

 P
M

1

F3
_2

02
_0

07
_0

8 
- A

D
D

F 
W

EE
K

D
A

Y 
D

IU
R

N
A

L 
C

U
R

VE
S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

1/
17

/2
00

8
1/

18
/2

00
8

1/
21

/2
00

8
1/

22
/2

00
8

1/
23

/2
00

8
2/

12
/2

00
8

2/
13

/2
00

8
2/

18
/2

00
8

2/
19

/2
00

8
2/

20
/2

00
8

2/
28

/2
00

8
2/

29
/2

00
8

A
ve

ra
ge



FL
O

1_
F3

_2
02

_0
07

_0
8.

xl
s 

D
iu

rn
al

 C
om

pa
ris

on
 C

H
A

R
T

9/
11

/2
00

8 
1:

08
 P

M

1

F3
_2

02
_0

07
_0

8 
- D

W
/H

G
 &

 D
W

/L
G

 W
EE

K
D

A
Y 

D
IU

R
N

A
L 

C
U

R
VE

 
C

O
M

PA
R

IS
O

N

0.
00

0

0.
05

0

0.
10

0

0.
15

0

0.
20

0

0.
25

0

0.
30

0

0.
35

0

0.
40

0

0.
45

0

0.
50

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow

D
W

/H
G

D
W

/L
G



FLO1_F3_202_007_08.xls  Flow1 9/11/2008  1:26 PM

FILENAME : FLO1_F3_202_007_08

Source File: 
Client Name: 

Project No: 
Subsystem: Tiara Rado 2008 MGD
Meter Name: F3_202_007_08

Date: 
Time: 

By: 

(1)     (2)   (3)    (4)   (5)  (6)    (7) (8)
Peak

Hourly DW/LG DW/HG
DW/LG Avg. Dry Dry Diurnal Lowest DW/HG Lowest

Data Weather Weather Peaking 3-Hour Data 3-Hour
Date Day Flow Flow Factor Flow Date Flow

12-Jan-08 Sat 0.276 0.523 1.896 0.043 06-Jan-08 0.101
13-Jan-08 Sun 0.288 0.493 1.711 0.059 09-Feb-08 0.044
19-Jan-08 Sat 0.265 0.530 1.998 0.046 24-Feb-08 0.060
20-Jan-08 Sun 0.285 0.583 2.042 0.053
10-Feb-08 Sun 0.224 0.428 1.910 0.067
16-Feb-08 Sat 0.255 0.533 2.088 0.061
17-Feb-08 Sun 0.265 0.515 1.940 0.051
01-Mar-08 Sat 0.229 0.550 2.397 0.038
02-Mar-08 Sun 0.278 0.488 1.755 0.040

9 0.263 0.516 1.971 0.051 3 0.068
Count Avg. Avg. Avg. Avg. Count Avg.

Summary: 0.263
0.263
1.971

0 (ADDF - WWP)
0.018 (DW/HG - DW/LG)
0.018 (WWI + DWI, DWI > 0)

Note: DW/LG = Dry Weather/Low Groundwater
DW/HG = Dry Weather/High Groundwater

Wastewater Production (WWP):

Total Infiltration (TI):
Wet Weather Infiltration Increase (WWI):

Avg. Dry Weather Flow (ADDF):
Diurnal Peaking Factor (DPF):
Dry Weather Infiltration (DWI):

1:12 PM

Meter_F3_202_007_08

160319

LEC

WASTEWATER PRODUCTION AND INFILTRATION WORKSHEET

Units of Flow:

09/11/08

Wastwater Basin Study Update

1



FL
O

1_
F3

_2
02

_0
07

_0
8.

xl
s 

A
D

D
F 

C
H

A
R

T
9/

11
/2

00
8 

1:
26

 P
M

1

F3
_2

02
_0

07
_0

8 
- A

D
D

F 
W

EE
K

EN
D

 D
IU

R
N

A
L 

C
U

R
VE

S

0.
00

0

0.
10

0

0.
20

0

0.
30

0

0.
40

0

0.
50

0

0.
60

0

0.
70

0

0.
80

0 00
:0

0
01

:0
0

02
:0

0
03

:0
0

04
:0

0
05

:0
0

06
:0

0
07

:0
0

08
:0

0
09

:0
0

10
:0

0
11

:0
0

12
:0

0
13

:0
0

14
:0

0
15

:0
0

16
:0

0
17

:0
0

18
:0

0
19

:0
0

20
:0

0
21

:0
0

22
:0

0
23

:0
0

Ti
m

e 
of

 D
ay

Flow 1/
12

/2
00

8
1/

13
/2

00
8

1/
19

/2
00

8
1/

20
/2

00
8

2/
10

/2
00

8
2/

16
/2

00
8

2/
17

/2
00

8
3/

1/
20

08
3/

2/
20

08
A

ve
ra

ge



Appendix 3B 
 

Large Producers 
 



Appendix TM3B - Large Producers
Winter Water Usage

Large Producers  Loaded into Model

Flow
Name Location Basin Loading Manhole (mgd)

Ute Water
State of CO-Regional 2800 D Rd CGVSD C4_271_021 0.020
Grand Rivers Partners 2931 North Av Fruitvale C3_271_011 0.016
Mesa County School 2935 North Av Fruitvale C3_271_011 0.013
Safeway 681 Horizon Dr Horizon Drive F3_262_074 0.020
Grand Conjunction 743 Horizon Dr Horizon Drive G1_271_041 0.056
Lupinski-Staislove-Best Value 718 Horizon Dr Horizon Drive G1_272_045 0.026
Orange Coast 2790 Crossroads Bl Horizon Drive G2_272_055 0.017
La Quinta 2761 Crossroads Bl Horizon Drive G2_272_055 0.014
Holiday Inn 749 Horizon Dr Horizon Drive G2_272_080 0.024
BH55 LLC 750 Horizon Dr Horizon Drive G2_272_080 0.021
Commons #1 2825 Quincy Ln Orchard Mesa B2_272_027 0.014
Coventry Club 256 Coventry Pl Orchard Mesa B2_272_027 0.013
Western Hill Mobile 2713 B 1/2 Rd Orchard Mesa B3_262_031 0.049
Grand Mesa Center 2464 US Hwy 6 and 50 Paradise Hills E3_241_034 0.017
Westgate Inn 2210 US Hwy 6 and 50 River Road North G1_221_010 0.015
Wal-mart Stores 2545 Rimrock Av River Road North B D4_251_005 0.031
B J Services 2403 River Rd River Road South E4_241_005 0.047
United Co Mesa County 2273 River Rd River Road South F4_222_013 0.021

Subtotal 0.436
City of Grand Junction Water

2825 PATTERSON RD 15th Street F1_271_101 0.011
1501 PATTERSON RD 15th Street F1_271_103 0.008
1441 PATTERSON RD 15th Street F1_271_103 0.008
2260 13TH ST 15th Street E3_271_068 0.005
1800 MAIN ST Colorado Avenue D2_271_075 0.010
200 ROOD AV Colorado Avenue D1_261_001 0.013
805 MAIN ST Colorado Avenue D1_262_040 0.008
2601 BELFORD AV Colorado Avenue D1_271_054 0.012
215 RICE ST Colorado Avenue D2_252_057 0.052
400 WHITE AV Colorado Avenue D3_261_075 0.015
2635 7TH ST Grand Avenue D3_261_010 0.065
1251 3RD ST Grand Avenue D3_261_010 0.013
241 NORTH AV Grand Avenue D3_261_010 0.010
1154 2ND ST Grand Avenue D3_261_010 0.007
120 NORTH AV Grand Avenue D3_261_010 0.004
246 BELFORD AV Grand Avenue D3_261_010 0.004
1400 5TH ST Grand Avenue D3_261_075 0.004
445 CHIPETA AV Grand Avenue D3_261_075 0.005
1110 6TH ST Grand Avenue D3_261_075 0.004
2021 12TH ST Grand Avenue D3_262_017 0.014
1151 ELM AV Grand Avenue D3_262_017 0.013
999 BOOKCLIFF AV Grand Avenue D3_262_017 0.011
1140 WALNUT AV Grand Avenue D3_262_017 0.007
1120 MESA AV Grand Avenue D3_262_017 0.009

Unit Flow Calcs.xls



Flow
Name Location Basin Loading Manhole (mgd)

1130 MESA AV Grand Avenue D3_262_017 0.004
2150 COLLEGE PL Grand Avenue D3_262_017 0.006
2531 12TH ST Grand Avenue D3_262_017 0.005
960 BOOKCLIFF AV Grand Avenue D3_262_017 0.005
1251 BOOKCLIFF AV Grand Avenue D3_262_017 0.004
709 NORTH AV Grand Avenue D3_262_017 0.004
730 7TH ST Grand Avenue D3_262_018 0.005
1200 HOUSTON AV Grand Avenue D3_262_042 0.009
940 10TH ST Grand Avenue D3_271_013 0.015
1030 TELLER AV Grand Avenue D3_271_013 0.008
1222 ELM AV Grand Avenue D3_271_013 0.005
1241 ELM AV Grand Avenue D3_271_013 0.005
666 PATTERSON RD Horizon Drive F1_261_064 0.005
601 HORIZON PL Horizon Drive F1_261_089 0.011
2501 LITTLE BOOKCLIFF DR Horizon Drive F1_261_106 0.013
710 WELLINGTON AV Horizon Drive F1_261_106 0.011
1104 BOOKCLIFF AV Horizon Drive F1_261_106 0.005
2525 8TH ST Horizon Drive F1_261_106 0.004
935 NORTHERN WY Horizon Drive F1_261_106 0.005
1100 PATTERSON RD Horizon Drive F1_261_106 0.005
2692 US HWY 50 Orchard Mesa B3_262_027 0.004
1975 BARCELONA WY Orchard Mesa B4_262_024 0.008
287 27 RD Orchard Mesa B4_262_037 0.005
2736 UNAWEEP AV Orchard Mesa B4_271_147 0.007
669 US HWY 50 Orchard Mesa C1_261_060 0.005
1550 US HWY 50 Orchard Mesa C2_261_013 0.011
305 UTE AV Orchard Mesa D1_261_003 0.012
830 INDEPENDENT AV River Road North B D4_251_005 0.023
125 FRANKLIN AV River Road North B D4_251_005 0.009
702 9TH ST River Trunk C3_261_021 0.060
636 SOUTH AV River Trunk D1_262_001 0.004
2121 NORTH AV Roode Avenue D2_271_039 0.030
1600 NORTH AV Roode Avenue D2_271_039 0.010
1306 25TH ST Roode Avenue D2_271_039 0.005
1810 NORTH AV Roode Avenue D2_271_039 0.004
1328 WINTERS AV South Side C3_271_003 0.004
2320 I70 BUSINESS LP South Side C4_271_021 0.007

Subtotal 0.649
Total 1.09

Unit Flow Calcs.xls



Appendix 4A 
 

Wet Weather Diurnal Patterns 
 



Appendix TM4A
Wet Weather Diurnal Patterns

Determination of Wet Weather Diurnal Pattern (K=0.002)

Methodology: Using the Rationale Method, develop two separate peaking factors to mimic a 6-hour, 5-year
storm in H2OMap Sewer GIS. A peaking factor will be established for each 15-minutes invterval.
These will be superimposed over the dry weather diurnal pattern to coincide with the peak dry
weather flow

1. Determine inflow contribution to system.

source
a.Mesa County/City of Grand Junction Stormwater Management Manual (SWMM)
b.Urban Storm Drainage Criteria Manual Volume 1 (Urban Drainage and Flood Control Dist. Denver, CO)

5-year, 3-hour storm 0.63 in K = 0.002
5-year, 6-hour storm 0.73 in ADF = 8.08 mgd

A = 11750 acres (assume 1/2 of land contributes)
Q = K x I x A

Table 606 (Mesa County) difference between 3-hr and 6-hr spread evenly from 185 to 
360 minutes per the Urban Storm Drainage manual.

Time (min.) 6-hour %
5-year Storm 
Depth (in.)

0.63 inches for 5-year storm
5 0.004 0.00252

10 0.003 0.00189 Intensity (1st 15 min) 0.02772 in/hr
15 0.004 0.00252 Inflow Contribution 0.420166 mgd
20 0.004 0.00252
25 0.003 0.00189 Intensity (2nd 15 min) 0.02772 in/hr
30 0.004 0.00252 Inflow Contribution 0.420166 mgd
35 0.004 0.00252
40 0.003 0.00189 Intensity (3rd 15 min) 0.02772 in/hr
45 0.004 0.00252 Inflow Contribution 0.420166 mgd
50 0.003 0.00189
55 0.004 0.00252 Intensity (4th 15 min) 0.02772 in/hr
60 0.004 0.00252 Inflow Contribution 0.420166 mgd
65 0.045 0.02835
70 0.110 0.0693 Intensity (5th 15 min) 0.87444 in/hr
75 0.192 0.12096 Inflow Contribution 13.25432 mgd
80 0.155 0.09765
85 0.096 0.06048 Intensity (6th 15 min) 0.84924 in/hr
90 0.086 0.05418 Inflow Contribution 12.87236 mgd
95 0.064 0.04032

100 0.055 0.03465 Intensity (7th 15 min) 0.41328 in/hr
105 0.045 0.02835 Inflow Contribution 6.264292 mgd
110 0.037 0.02331
115 0.018 0.01134 Intensity (8th 15 min) 0.16128 in/hr
120 0.009 0.00567 Inflow Contribution 2.444602 mgd
125 0.004 0.00252
130 0.004 0.00252 Intensity (9th 15 min) 0.02772 in/hr
135 0.003 0.00189 Inflow Contribution 0.420166 mgd
140 0.004 0.00252
145 0.003 0.00189 Intensity (10th 15 min) 0.02772 in/hr
150 0.004 0.00252 Inflow Contribution 0.420166 mgd
155 0.004 0.00252
160 0.003 0.00189 Intensity (11th 15 min) 0.02772 in/hr
165 0.004 0.00252 Inflow Contribution 0.420166 mgd
170 0.004 0.00252

1 K=0.002, 5_YEAR_storm GrandJuntion.xls



175 0.003 0.00189 Intensity (12th 15 min) 0.02772 in/hr
180 0.004 0.00252 Inflow Contribution 0.420166 mgd

Remaining 0.1 inches for 6 hour storm.
185 0.0029
190 0.0029 Intensity (13th 15 min) 0.0348 in/hr
195 0.0029 Inflow Contribution 0.527481 mgd
200 0.0029
205 0.0029 Intensity (14th 15 min) 0.0348 in/hr
210 0.0029 Inflow Contribution 0.527481 mgd
215 0.0029
220 0.0029 Intensity (15th 15 min) 0.0348 in/hr
225 0.0029 Inflow Contribution 0.527481 mgd
230 0.0029
235 0.0029 Intensity (16th 15 min) 0.0348 in/hr
240 0.0029 Inflow Contribution 0.527481 mgd
245 0.0029
250 0.0029 Intensity (17th 15 min) 0.0348 in/hr
255 0.0029 Inflow Contribution 0.527481 mgd
260 0.0029
265 0.0029 Intensity (18th 15 min) 0.0348 in/hr
270 0.0029 Inflow Contribution 0.527481 mgd
275 0.0029
280 0.0029 Intensity (19th 15 min) 0.0348 in/hr
285 0.0029 Inflow Contribution 0.527481 mgd
290 0.0029
295 0.0029 Intensity (20th 15 min) 0.0348 in/hr
300 0.0029 Inflow Contribution 0.527481 mgd
305 0.0029
310 0.0029 Intensity (21st 15 min) 0.0348 in/hr
315 0.0029 Inflow Contribution 0.527481 mgd
320 0.0029
325 0.0029 Intensity (22nd 15 min) 0.0348 in/hr
330 0.0029 Inflow Contribution 0.527481 mgd
335 0.0029
340 0.0029 Intensity (23rd 15 min) 0.0348 in/hr
345 0.0029 Inflow Contribution 0.527481 mgd
350 0.0029
355 0.0029 Intensity (24th 15 min) 0.0348 in/hr
360 0.0029 Inflow Contribution 0.527481 mgd

Total: 0.73

2. Determine Peaking Factors to represent 6-hr, 5-year Storm event.

Peak Wet Weather = ADF x Dry Weather Peaking Factor + Inflow (Q)
8:30 a.m. is peak flow, so assume peak of storm (75 min) is at the same time.

Storm Interval Time
Target Flow 

(mgd) Adjusted PF
1st 15 min 7:30 7.43 0.92
2nd 15 min 7:45 9.53 1.18
3rd 15 min 8:00 14.45 1.79
4th 15 min 8:15 15.15 1.88
5th 15 min 8:30 27.98 3.46
6th 15 min 8:45 27.60 3.42
7th 15 min 9:00 20.29 2.51
8th 15 min 9:15 16.47 2.04
9th 15 min 9:30 13.74 1.70
10th 15 min 9:45 13.74 1.70
11th 15 min 10:00 13.04 1.61
12th 15 min 10:15 13.04 1.61
13th 15 min 10:30 12.45 1.54
14th 15 min 10:45 11.75 1.45

2 K=0.002, 5_YEAR_storm GrandJuntion.xls



15th 15 min 11:00 11.93 1.48
16th 15 min 11:15 13.15 1.63
17th 15 min 11:30 11.75 1.45
18th 15 min 11:45 12.45 1.54
19th 15 min 12:00 11.75 1.45
20th 15 min 12:15 11.75 1.45
21st 15 min 12:30 12.45 1.54
22nd 15 min 12:45 12.45 1.54
23rd 15 min 13:00 11.05 1.37
24th 15 min 13:15 11.05 1.37

3 K=0.002, 5_YEAR_storm GrandJuntion.xls



Determination of Wet Weather Diurnal Pattern (K=0.004)

Methodology: Using the Rationale Method, develop two separate peaking factors to mimic a 6-hour, 5-year
storm in H2OMap Sewer GIS. A peaking factor will be established for each 15-minutes invterval.
These will be superimposed over the dry weather diurnal pattern to coincide with the peak dry
weather flow

1. Determine inflow contribution to system.

source
a.Mesa County/City of Grand Junction Stormwater Management Manual (SWMM)
b.Urban Storm Drainage Criteria Manual Volume 1 (Urban Drainage and Flood Control Dist. Denver, CO)

5-year, 3-hour storm 0.63 in K = 0.004
5-year, 6-hour storm 0.73 in ADF = 8.08 mgd

A = 11750 acres (assume 1/2 of land contributes)
Q = K x I x A

Table 606 (Mesa County) difference between 3-hr and 6-hr spread evenly from 185 to 
360 minutes per the Urban Storm Drainage manual.

Time (min.) 6-hour %

5-year 
Storm 
Depth 
(in.)

0.63 inches for 5-year storm
5 0.004 0.00252

10 0.003 0.00189 Intensity (1st 15 min) 0.02772 in/hr
15 0.004 0.00252 Inflow Contribution 0.840332 mgd
20 0.004 0.00252
25 0.003 0.00189 Intensity (2nd 15 min) 0.02772 in/hr
30 0.004 0.00252 Inflow Contribution 0.840332 mgd
35 0.004 0.00252
40 0.003 0.00189 Intensity (3rd 15 min) 0.02772 in/hr
45 0.004 0.00252 Inflow Contribution 0.840332 mgd
50 0.003 0.00189
55 0.004 0.00252 Intensity (4th 15 min) 0.02772 in/hr
60 0.004 0.00252 Inflow Contribution 0.840332 mgd
65 0.045 0.02835
70 0.110 0.0693 Intensity (5th 15 min) 0.87444 in/hr
75 0.192 0.12096 Inflow Contribution 26.50865 mgd
80 0.155 0.09765
85 0.096 0.06048 Intensity (6th 15 min) 0.84924 in/hr
90 0.086 0.05418 Inflow Contribution 25.74471 mgd
95 0.064 0.04032

100 0.055 0.03465 Intensity (7th 15 min) 0.41328 in/hr
105 0.045 0.02835 Inflow Contribution 12.52858 mgd
110 0.037 0.02331
115 0.018 0.01134 Intensity (8th 15 min) 0.16128 in/hr
120 0.009 0.00567 Inflow Contribution 4.889203 mgd
125 0.004 0.00252
130 0.004 0.00252 Intensity (9th 15 min) 0.02772 in/hr
135 0.003 0.00189 Inflow Contribution 0.840332 mgd
140 0.004 0.00252
145 0.003 0.00189 Intensity (10th 15 min) 0.02772 in/hr
150 0.004 0.00252 Inflow Contribution 0.840332 mgd
155 0.004 0.00252
160 0.003 0.00189 Intensity (11th 15 min) 0.02772 in/hr
165 0.004 0.00252 Inflow Contribution 0.840332 mgd
170 0.004 0.00252
175 0.003 0.00189 Intensity (12th 15 min) 0.02772 in/hr

4 K=0.004, 5_YEAR_storm GrandJuntion.xls



180 0.004 0.00252 Inflow Contribution 0.840332 mgd
Remaining 0.1 inches for 6 hour storm.

185 0.0029
190 0.0029 Intensity (13th 15 min) 0.0348 in/hr
195 0.0029 Inflow Contribution 1.054962 mgd
200 0.0029
205 0.0029 Intensity (14th 15 min) 0.0348 in/hr
210 0.0029 Inflow Contribution 1.054962 mgd
215 0.0029
220 0.0029 Intensity (15th 15 min) 0.0348 in/hr
225 0.0029 Inflow Contribution 1.054962 mgd
230 0.0029
235 0.0029 Intensity (16th 15 min) 0.0348 in/hr
240 0.0029 Inflow Contribution 1.054962 mgd
245 0.0029
250 0.0029 Intensity (17th 15 min) 0.0348 in/hr
255 0.0029 Inflow Contribution 1.054962 mgd
260 0.0029
265 0.0029 Intensity (18th 15 min) 0.0348 in/hr
270 0.0029 Inflow Contribution 1.054962 mgd
275 0.0029
280 0.0029 Intensity (19th 15 min) 0.0348 in/hr
285 0.0029 Inflow Contribution 1.054962 mgd
290 0.0029
295 0.0029 Intensity (20th 15 min) 0.0348 in/hr
300 0.0029 Inflow Contribution 1.054962 mgd
305 0.0029
310 0.0029 Intensity (21st 15 min) 0.0348 in/hr
315 0.0029 Inflow Contribution 1.054962 mgd
320 0.0029
325 0.0029 Intensity (22nd 15 min 0.0348 in/hr
330 0.0029 Inflow Contribution 1.054962 mgd
335 0.0029
340 0.0029 Intensity (23rd 15 min) 0.0348 in/hr
345 0.0029 Inflow Contribution 1.054962 mgd
350 0.0029
355 0.0029 Intensity (24th 15 min) 0.0348 in/hr
360 0.0029 Inflow Contribution 1.054962 mgd

Total: 0.73

5 K=0.004, 5_YEAR_storm GrandJuntion.xls



2. Determine Peaking Factors to represent 6-hr, 5-year Storm event.

Peak Wet Weather = ADF x Dry Weather Peaking Factor + Inflow (Q)
8:30 a.m. is peak flow, so assume peak of storm (75 min) is at the same time.

Storm Interval Time

Target 
Flow 
(mgd) Adjusted PF

1st 15 min 7:30 7.85 0.97
2nd 15 min 7:45 9.95 1.23
3rd 15 min 8:00 14.87 1.84
4th 15 min 8:15 15.57 1.93
5th 15 min 8:30 41.24 5.10
6th 15 min 8:45 40.47 5.01
7th 15 min 9:00 26.56 3.29
8th 15 min 9:15 18.92 2.34
9th 15 min 9:30 14.16 1.75
10th 15 min 9:45 14.16 1.75
11th 15 min 10:00 13.46 1.67
12th 15 min 10:15 13.46 1.67
13th 15 min 10:30 12.98 1.61
14th 15 min 10:45 12.28 1.52
15th 15 min 11:00 11.93 1.48
16th 15 min 11:15 13.68 1.69
17th 15 min 11:30 12.28 1.52
18th 15 min 11:45 12.98 1.61
19th 15 min 12:00 12.28 1.52
20th 15 min 12:15 12.28 1.52
21st 15 min 12:30 12.98 1.61
22nd 15 min 12:45 12.98 1.61
23rd 15 min 13:00 11.58 1.43
24th 15 min 13:15 11.58 1.43

6 K=0.004, 5_YEAR_storm GrandJuntion.xls



Determination of Wet Weather Diurnal Pattern (K=0.010)

Methodology: Using the Rationale Method, develop two separate peaking factors to mimic a 6-hour, 5-year
storm in H2OMap Sewer GIS. A peaking factor will be established for each 15-minutes invterval.
These will be superimposed over the dry weather diurnal pattern to coincide with the peak dry
weather flow

1. Determine inflow contribution to system.

source
a.Mesa County/City of Grand Junction Stormwater Management Manual (SWMM)
b.Urban Storm Drainage Criteria Manual Volume 1 (Urban Drainage and Flood Control Dist. Denver, CO)

5-year, 3-hour storm 0.63 in K = 0.01
5-year, 6-hour storm 0.73 in ADF = 8.08 mgd

A = 11750 acres (assume 1/2 of land contributes)
Q = K x I x A

Table 606 (Mesa County) difference between 3-hr and 6-hr spread evenly from 185 to 
360 minutes per the Urban Storm Drainage manual.

Time (min.) 6-hour %

5-year 
Storm 
Depth 
(in.)

0.63 inches for 5-year storm
5 0.004 0.00252

10 0.003 0.00189 Intensity (1st 15 min) 0.02772 in/hr
15 0.004 0.00252 Inflow Contribution 2.10083 mgd
20 0.004 0.00252
25 0.003 0.00189 Intensity (2nd 15 min) 0.02772 in/hr
30 0.004 0.00252 Inflow Contribution 2.10083 mgd
35 0.004 0.00252
40 0.003 0.00189 Intensity (3rd 15 min) 0.02772 in/hr
45 0.004 0.00252 Inflow Contribution 2.10083 mgd
50 0.003 0.00189
55 0.004 0.00252 Intensity (4th 15 min) 0.02772 in/hr
60 0.004 0.00252 Inflow Contribution 2.10083 mgd
65 0.045 0.02835
70 0.110 0.0693 Intensity (5th 15 min) 0.87444 in/hr
75 0.192 0.12096 Inflow Contribution 66.27162 mgd
80 0.155 0.09765
85 0.096 0.06048 Intensity (6th 15 min) 0.84924 in/hr
90 0.086 0.05418 Inflow Contribution 64.36178 mgd
95 0.064 0.04032

100 0.055 0.03465 Intensity (7th 15 min) 0.41328 in/hr
105 0.045 0.02835 Inflow Contribution 31.32146 mgd
110 0.037 0.02331
115 0.018 0.01134 Intensity (8th 15 min) 0.16128 in/hr
120 0.009 0.00567 Inflow Contribution 12.22301 mgd
125 0.004 0.00252
130 0.004 0.00252 Intensity (9th 15 min) 0.02772 in/hr
135 0.003 0.00189 Inflow Contribution 2.10083 mgd
140 0.004 0.00252
145 0.003 0.00189 Intensity (10th 15 min) 0.02772 in/hr
150 0.004 0.00252 Inflow Contribution 2.10083 mgd
155 0.004 0.00252
160 0.003 0.00189 Intensity (11th 15 min) 0.02772 in/hr
165 0.004 0.00252 Inflow Contribution 2.10083 mgd
170 0.004 0.00252
175 0.003 0.00189 Intensity (12th 15 min) 0.02772 in/hr

7 K=0.0105_YEAR_storm GrandJuntion.xls



180 0.004 0.00252 Inflow Contribution 2.10083 mgd

8 K=0.0105_YEAR_storm GrandJuntion.xls



Remaining 0.1 inches for 6 hour storm.
185 0.0029
190 0.0029 Intensity (13th 15 min) 0.0348 in/hr
195 0.0029 Inflow Contribution 2.637405 mgd
200 0.0029
205 0.0029 Intensity (14th 15 min) 0.0348 in/hr
210 0.0029 Inflow Contribution 2.637405 mgd
215 0.0029
220 0.0029 Intensity (15th 15 min) 0.0348 in/hr
225 0.0029 Inflow Contribution 2.637405 mgd
230 0.0029
235 0.0029 Intensity (16th 15 min) 0.0348 in/hr
240 0.0029 Inflow Contribution 2.637405 mgd
245 0.0029
250 0.0029 Intensity (17th 15 min) 0.0348 in/hr
255 0.0029 Inflow Contribution 2.637405 mgd
260 0.0029
265 0.0029 Intensity (18th 15 min) 0.0348 in/hr
270 0.0029 Inflow Contribution 2.637405 mgd
275 0.0029
280 0.0029 Intensity (19th 15 min) 0.0348 in/hr
285 0.0029 Inflow Contribution 2.637405 mgd
290 0.0029
295 0.0029 Intensity (20th 15 min) 0.0348 in/hr
300 0.0029 Inflow Contribution 2.637405 mgd
305 0.0029
310 0.0029 Intensity (21st 15 min) 0.0348 in/hr
315 0.0029 Inflow Contribution 2.637405 mgd
320 0.0029
325 0.0029 Intensity (22nd 15 min 0.0348 in/hr
330 0.0029 Inflow Contribution 2.637405 mgd
335 0.0029
340 0.0029 Intensity (23rd 15 min) 0.0348 in/hr
345 0.0029 Inflow Contribution 2.637405 mgd
350 0.0029
355 0.0029 Intensity (24th 15 min) 0.0348 in/hr
360 0.0029 Inflow Contribution 2.637405 mgd

Total: 0.73

9 K=0.0105_YEAR_storm GrandJuntion.xls



2. Determine Peaking Factors to represent 6-hr, 5-year Storm event.

Peak Wet Weather = ADF x Dry Weather Peaking Factor + Inflow (Q)
8:30 a.m. is peak flow, so assume peak of storm (75 min) is at the same time.

Storm Interval Time

Target 
Flow 
(mgd) Adjusted PF

1st 15 min 7:30 9.11 1.13
2nd 15 min 7:45 11.22 1.39
3rd 15 min 8:00 16.13 2.00
4th 15 min 8:15 16.83 2.08
5th 15 min 8:30 81.00 10.02
6th 15 min 8:45 79.09 9.79
7th 15 min 9:00 45.35 5.61
8th 15 min 9:15 26.25 3.25
9th 15 min 9:30 15.42 1.91
10th 15 min 9:45 15.42 1.91
11th 15 min 10:00 14.72 1.82
12th 15 min 10:15 14.72 1.82
13th 15 min 10:30 14.56 1.80
14th 15 min 10:45 13.86 1.72
15th 15 min 11:00 11.93 1.48
16th 15 min 11:15 15.26 1.89
17th 15 min 11:30 13.86 1.72
18th 15 min 11:45 14.56 1.80
19th 15 min 12:00 13.86 1.72
20th 15 min 12:15 13.86 1.72
21st 15 min 12:30 14.56 1.80
22nd 15 min 12:45 14.56 1.80
23rd 15 min 13:00 13.16 1.63
24th 15 min 13:15 13.16 1.63

10 K=0.0105_YEAR_storm GrandJuntion.xls



Determination of Wet Weather Diurnal Pattern (K=0.012)

Methodology: Using the Rationale Method, develop two separate peaking factors to mimic a 6-hour, 5-year

1. Determine inflow contribution to system.

source
a.Mesa County/City of Grand Junction Stormwater Management Manual (SWMM)
b.Urban Storm Drainage Criteria Manual Volume 1 (Urban Drainage and Flood Control Dist. Denver, CO)

5-year, 3-hour s 0.63 in K = 0.012
5-year, 6-hour s 0.73 in ADF = 8.08 mgd

A = 11750 acres (assume 1/2 of land contributes)
Q = K x I x A

Table 606 (Mesa County) difference between 3-hr and 6-hr spread evenly from 185 to 
360 minutes per the Urban Storm Drainage manual.

Time (min.)
5-year Storm Depth 
(in.)

0.63 inches for 5-year storm
5 0.00252

10 0.00189 Intensity (1st 15 min) 0.02772 in/hr
15 0.00252 Inflow Contribution 2.520995 mgd
20 0.00252
25 0.00189 Intensity (2nd 15 min) 0.02772 in/hr
30 0.00252 Inflow Contribution 2.520995 mgd
35 0.00252
40 0.00189 Intensity (3rd 15 min) 0.02772 in/hr
45 0.00252 Inflow Contribution 2.520995 mgd
50 0.00189
55 0.00252 Intensity (4th 15 min) 0.02772 in/hr
60 0.00252 Inflow Contribution 2.520995 mgd
65 0.02835
70 0.0693 Intensity (5th 15 min) 0.87444 in/hr
75 0.12096 Inflow Contribution 79.52595 mgd
80 0.09765
85 0.06048 Intensity (6th 15 min) 0.84924 in/hr
90 0.05418 Inflow Contribution 77.23413 mgd
95 0.04032

100 0.03465 Intensity (7th 15 min) 0.41328 in/hr
105 0.02835 Inflow Contribution 37.58575 mgd
110 0.02331
115 0.01134 Intensity (8th 15 min) 0.16128 in/hr
120 0.00567 Inflow Contribution 14.66761 mgd
125 0.00252
130 0.00252 Intensity (9th 15 min) 0.02772 in/hr
135 0.00189 Inflow Contribution 2.520995 mgd
140 0.00252
145 0.00189 Intensity (10th 15 min) 0.02772 in/hr
150 0.00252 Inflow Contribution 2.520995 mgd
155 0.00252
160 0.00189 Intensity (11th 15 min) 0.02772 in/hr
165 0.00252 Inflow Contribution 2.520995 mgd
170 0.00252
175 0.00189 Intensity (12th 15 min) 0.02772 in/hr
180 0.00252 Inflow Contribution 2.520995 mgd

11 K=0.012, 5_YEAR_storm GrandJuntion.xls



Remaining 0.1 inches for 6 hour storm.
185 0.0029
190 0.0029 Intensity (13th 15 min) 0.0348 in/hr
195 0.0029 Inflow Contribution 3.164886 mgd
200 0.0029
205 0.0029 Intensity (14th 15 min) 0.0348 in/hr
210 0.0029 Inflow Contribution 3.164886 mgd
215 0.0029
220 0.0029 Intensity (15th 15 min) 0.0348 in/hr
225 0.0029 Inflow Contribution 3.164886 mgd
230 0.0029
235 0.0029 Intensity (16th 15 min) 0.0348 in/hr
240 0.0029 Inflow Contribution 3.164886 mgd
245 0.0029
250 0.0029 Intensity (17th 15 min) 0.0348 in/hr
255 0.0029 Inflow Contribution 3.164886 mgd
260 0.0029
265 0.0029 Intensity (18th 15 min) 0.0348 in/hr
270 0.0029 Inflow Contribution 3.164886 mgd
275 0.0029
280 0.0029 Intensity (19th 15 min) 0.0348 in/hr
285 0.0029 Inflow Contribution 3.164886 mgd
290 0.0029
295 0.0029 Intensity (20th 15 min) 0.0348 in/hr
300 0.0029 Inflow Contribution 3.164886 mgd
305 0.0029
310 0.0029 Intensity (21st 15 min) 0.0348 in/hr
315 0.0029 Inflow Contribution 3.164886 mgd
320 0.0029
325 0.0029 Intensity (22nd 15 min) 0.0348 in/hr
330 0.0029 Inflow Contribution 3.164886 mgd
335 0.0029
340 0.0029 Intensity (23rd 15 min) 0.0348 in/hr
345 0.0029 Inflow Contribution 3.164886 mgd
350 0.0029
355 0.0029 Intensity (24th 15 min) 0.0348 in/hr
360 0.0029 Inflow Contribution 3.164886 mgd

Total: 0.73

12 K=0.012, 5_YEAR_storm GrandJuntion.xls



2. Determine Peaking Factors to represent 6-hr, 5-year Storm event.

Peak Wet Weather = ADF x Dry Weather Peaking Factor + Inflow (Q)
8:30 a.m. is peak flow, so assume peak of storm (75 min) is at the same time.

Storm Interval Target Flow (mgd) Adjusted PF
1st 15 min 9.53 1.18
2nd 15 min 11.64 1.44
3rd 15 min 16.55 2.05
4th 15 min 17.25 2.14
5th 15 min 94.26 11.67
6th 15 min 91.96 11.38
7th 15 min 51.61 6.39
8th 15 min 28.69 3.55
9th 15 min 15.84 1.96
10th 15 min 15.84 1.96
11th 15 min 15.14 1.87
12th 15 min 15.14 1.87
13th 15 min 15.09 1.87
14th 15 min 14.39 1.78
15th 15 min 11.93 1.48
16th 15 min 15.79 1.95
17th 15 min 14.39 1.78
18th 15 min 15.09 1.87
19th 15 min 14.39 1.78
20th 15 min 14.39 1.78
21st 15 min 15.09 1.87
22nd 15 min 15.09 1.87
23rd 15 min 13.69 1.69
24th 15 min 13.69 1.69

13 K=0.012, 5_YEAR_storm GrandJuntion.xls



0 5,400 10,8002,700
Feet

1 inch = 2,565 feet

A

C

B

D

E F

Appendix TM4B
Node Map



916

812
810

756

754

750

732

582

580

554

552

550

548

546

544

542
536

534
532

530

528236

234

230

224

222

220

218

216

214

212

210

208

206

204
202

200

154

1724 1722

1704

1702
1670

1572

1570

1568

1566
1564 1562

1560

1558

15549014

1316

1314

1312

1310

1308

1306

1304

1302 1300 1298 1296
1294

1292

1290 1288

1286

1284

1282 1280 1278

1276

1274

1272

1268 1266

1264

1262

1260

1258

1256

1254 12521250

1248

1246

1244

1242

1240

1238

1236

1230

1228

1226

1224

1222

1220

1190

1188

1186

1184

1182

9010
F4-0232-BV

F3-211-011

G4-261-029

G1-211-003

G3-211-017
G3-211-018

F3-222-019

G2-212-047

G1-221-029

F3-231-015

F3-222-007

F3-222-008

G2-212-014G2-212-003

G2-212-041G2-212-038
G2-212-032

G2-212-015

G2-212-001G3-212-007

G1-221-005

G1-221-010

G1-221-001

F4-221-022

F4-222-003

F4-222-013

G4-252-008

F3-251-082

F2-251-028

F4-241-008

F3-202-007F3-202-006

F3-211-012

F4-211-015

F3-211-013

G1-232-012

F4-211-002

F4-211-007
F4-211-006

F4-211-005
F4-211-004

F3-232-007
F3-222-020

F4-252-003

G3-252-028

G4-261-001
G3-252-032

G3-252-031
G3-252-030

G3-252-027
G3-252-026

G3-252-029
G2-252-047

G2-252-046

G2-252-044

G2-252-043
G2-252-045
G1-252-011

G1-252-009
G1-252-008

G1-252-007
G1-252-006

G1-252-004

G1-252-005
F4-252-005

F3-251-024

F3-251-023
F3-252-003

F3-232-003F3-232-002
F3-232-001F2-232-007

F3-252-001

F4-251-023

F2-251-012

F4-251-016

F4-251-022

F4-241-004
F4-241-003

G1-242-045G1-242-038
G1-242-028G1-242-025G1-242-001

F4-241-007
F4-241-006

F4-241-010

H1-261-012
H1-261-015
G4-261-008G4-261-015

G4-261-017

G4-261-018
G4-261-020

F4-241-002

F4-232-004

F4-232-005

F4-232-006

F3-232-004

F3-232-005

F3-232-006
F3-242-010

F3-242-011F3-241-004

F3-241-005

F3-241-006

F4-241-009

F4-241-011

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

A

Appendix TM4B
Node Map A



790

786

784 782

764

626

624
618

616

614

604

602

600
598

596
594

592

590

588

586 584

582

580

578

576

574

572

570

568

566

564

560

554

552

550

542

1674

1662

1386

1384
1382

1380

1378

1376

1374

1372

1292

1290 1288

1286

1284

G4-261-029

G4-252-008

F3-262-063

F2-262-029
F2-262-032

F3-262-052

F3-262-038

F2-262-038

G3-252-028

G4-261-001
G3-252-032

G3-252-031
G3-252-030

G3-252-027
G3-252-026

G3-252-029
G2-252-047

G2-252-046

G2-252-044

G2-252-043
G2-252-045
G1-252-011

G1-252-009

H1-261-025

F4-271-069
F4-271-075

G2-272-068G2-272-055
G2-272-049

G2-272-080

G2-272-014

G2-272-036

G1-272-065G2-272-001

G1-271-042G1-271-041

G1-272-066

H1-261-012H1-261-015
G4-261-008

H1-261-006
H1-261-008
H1-261-009H1-261-010

G1-271-030
G1-271-013

G1-272-045

H1-262-023

G4-261-015G4-261-016

G4-261-017

G4-261-018
G4-261-020

F3-271-152F3-271-153

F4-271-070

F4-271-072

F4-271-073

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

B

Appendix TM4B
Node Map B



8280
78767470

6866646260585654
525048

14

916

814

812
810

802

780

778

768

766

762

760758

756

754

752

750

746
744

742

736

734

732

730

706

664
644

640

636

634

632

630

628

582

580

558

556

554

552

550

548

546

544

542

540

538

536

534
532

530

528

526

524

522

520

518

516

514

512

510

508

504

502

500

498

496

494

398

396

394

392

390

388

386

384

382

378

376

374

372

370

368

366

364

362

360 358

356

354

352

350

348

346

344

342

340

338

336 334

332

330

328 326

324

322

320

318

316

314

312

310

308

306

304
302

300

298

294
292

290

284

276

274

272

270

268

266

264

262

260

258

256
254

252

250
248

246

244

242

240

238

236

234

232

230

228

226

224

222

220

218

216

214

212

210

208

206

204
202

200

154

152

150

148140
136
134

132

1742

1740

1738

1736

1734

1732

1730

1724 1722

1720

1704

1702

1700

1698

1694

1692

1690

1688

1686

1684

1682

1680

1678

1676

1670

1664

1656
1654 1650

1648
16461644

1642
1640

1638

1636

1634
1632

1630

1628

1626

1624

1622

1620

16109016

1570

1568

1566
1564 1562

1560

1558

15549014

1430
1428

1426
1424

1422

1418

1364
1362

1356

1354

1348
1346

1344

1340

1316

1314

1312

1310

1306

1304

1302 1300 1298 1296
1294

1292

1290 1288

1286

1282 1280 1278

1276

1268 1266

1264

1254 12521250

1248

1246

1230

1228

1190

1188

1186

1184

1182

1180

1178

1176

1158
1156

1154

1152

1150

1148

1146

1144
1142

1140
1138

1136
1134

1132

1130

1126

1124

1122

1120

1118
1116

1114

1050

9010

9008

9002

9000

E3-202-BV

F4-0232-BV

D2-212-025

D3-251-004

E1-251-025

F1-251-106

F3-211-011

G4-261-029

F2-202-023

G1-211-003

D3-261-014

G3-211-017
G3-211-018

F3-222-019

G2-212-047

G1-221-029

F3-231-015

D3-212-022

E3-222-065

F1-231-003

F1-251-050

F1-251-049

D3-251-012

D2-252-050

D3-261-045D3-261-025
D3-261-010

E4-252-013E4-252-014E4-252-019
F1-252-017

E4-252-037

E4-252-023

E4-252-011

E4-252-021

E4-252-010
E4-252-009

F1-251-047F1-251-039
F1-251-023
F1-251-033

E1-251-004
E1-251-003

E2-251-027
E1-251-018

E1-251-019

D2-252-002

D1-252-004

D1-252-009

D1-252-001

D1-252-015

D1-252-019

C4-252-001

C4-252-003

C4-252-005
C4-252-006

D1-252-018

C4-252-008

E3-241-034
E3-241-036

E1-242-002

E4-241-081
F1-242-001
F1-241-050

E4-241-075
E4-242-029

E4-242-014 E4-242-045
E4-242-057

E4-242-062
E4-242-069

E4-241-080E4-241-079

E4-241-077

E4-241-078

E3-241-049E3-241-048

C3-221-030

F2-231-024

D2-251-014D1-251-005

F3-222-007

F3-222-008

G2-212-014G2-212-003

G2-212-041G2-212-038
G2-212-032

G2-212-015

G2-212-001G3-212-007

G1-221-005

G1-221-010

G1-221-001

F2-231-010

E4-232-016

F1-232-033

F1-232-012

F1-232-002

F1-232-001

F2-231-023

F2-231-004

D3-251-016

E1-232-025

E2-232-013
E2-232-014E2-231-028

D4-251-008

D4-251-005

D4-251-001

E1-251-002

E1-251-001

E1-242-001
E2-242-034

E2-242-024

E2-242-017

E2-242-011

D2-252-026
D3-252-045

D2-252-008

D2-252-006D2-252-011

D3-251-013

D3-251-002

D3-251-001

D3-251-011

D3-251-008

D2-252-039

C3-261-007

D2-252-012

D1-252-005

D2-252-010

D1-252-011 D1-252-036
D1-252-041

D1-252-042

C4-252-002

C4-252-004

C4-252-007

E2-242-004

E3-242-012

C3-261-001
C3-252-001

E3-242-002

E3-241-028

E3-241-022

E3-241-015

E4-241-016

E4-241-005

F4-221-022

F4-222-003

F4-222-013

D1-241-009

E1-232-001

D1-252-059D1-252-057
D1-261-001D1-261-006
D1-261-003

D1-261-020
D1-261-023

G4-252-008

F1-251-068

D1-261-037

D2-252-085D2-252-069

D2-252-067

E3-222-064

D4-221-015

D3-232-017
D4-232-001

D4-232-002
D4-232-004

D4-232-005
D4-232-006

D4-232-007
D4-232-008

F3-251-082

F2-252-027

F2-251-028

F4-241-008

D3-212-023

F1-251-108

F1-202-007F1-202-005
F1-202-006

F3-202-007F3-202-006

F3-211-012

F4-211-015

F3-211-013

G1-232-012

E2-252-193
E2-252-194

E2-252-196

E3-252-084

D1-242-011
D1-242-017

D1-242-018
D1-242-019

D3-241-001

D3-241-006
D3-241-007

F4-211-002

D1-212-011

C3-212-031

C4-212-059

C4-212-060

D1-212-012

D2-212-013

D2-212-014

D3-221-016
D3-212-017D3-212-018

D1-212-032

C4-212-061

F2-202-007

F2-202-006

F2-202-005

F2-202-004

F2-202-001

F4-211-007
F4-211-006

F4-211-005
F4-211-004

D1-251-023

E2-202-016

E3-202-008

E4-202-007
E4-202-009

E4-202-013

E4-202-014

F1-202-010

F1-202-009
F1-202-008

E3-252-004

F3-232-007

F1-232-066

D4-251-019

D4-251-018

F3-222-020

D2-212-001

D2-212-003

C4-221-001

E3-252-003
E3-252-001

D2-241-006

D3-241-008

E3-231-006

E3-222-051

E2-222-017E2-222-016
E2-222-015

D3-221-022

D4-221-004

D4-221-008

D4-221-009

D4-221-011

E2-222-050 E2-222-048
E2-222-044

E2-222-037

E2-222-031
E2-222-029
E2-222-028

E1-221-001

E1-222-004

E1-222-006

E1-222-011

E1-222-012

E2-222-075
E2-222-067

F4-252-003

C2-261-001

C3-252-002

C3-261-008

F1-261-004
F1-261-003

G3-252-028

G4-261-001
G3-252-032

G3-252-031
G3-252-030

G3-252-027
G3-252-026

G3-252-029
G2-252-047

G2-252-046

G2-252-044

G2-252-043
G2-252-045

G1-252-011
G1-252-009

G1-252-008
G1-252-007

G1-252-006
G1-252-004

G1-252-005
F4-252-005

E4-231-005

E4-231-008
E4-231-007

F1-231-002

F1-231-001

F3-251-024

F2-251-018

F3-251-023
F3-252-003

F1-232-019

F1-232-014

F3-232-003F3-232-002
F3-232-001

F2-232-007
F2-232-003

F2-232-004F2-232-005

F2-232-006

F1-232-017

F1-232-008

F1-251-048

F3-252-001

F4-251-023

F2-251-017

F2-251-016

F2-251-012

F4-251-016

F4-251-022

F4-241-004
F4-241-003

G1-242-045G1-242-038
G1-242-028G1-242-025G1-242-001

F4-241-007
F4-241-006

F1-261-009
F1-261-040

D3-241-002
D3-241-003

D3-241-004

D3-241-005

E2-231-029
E2-231-030E2-231-031

E2-231-035

D2-212-002

D2-241-007

D3-241-009

E2-231-005
E2-231-006
E2-231-021

D3-212-001

F2-242-055

F4-241-010

H1-261-012

H1-261-015G4-261-008
G4-261-016

G4-261-018
G4-261-020

E2-252-192

D2-212-011

C2-221-031

F4-241-002

F4-232-004

F4-232-005

F4-232-006

F3-232-004

F3-232-005

F3-232-006

F1-241-109

F2-242-056

F3-242-010

F3-242-011F3-241-004

F3-241-005

F3-241-006

F4-241-009

F4-241-011

F1-241-110

D4-232-020

C2-221-065

C3-221-003

C3-221-005

C3-221-006

E3-202-009

E3-202-010

E3-202-012

E4-202-001
E4-202-002

E4-202-003

D1-242-031

F2-202-024

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

C

Appendix TM4B
Node Map C



804

796

794

792

790

788

786

784 782

780

778

768

766

764

754

748

728

726

724

722

720

718716

714

712

710
708

706

704

702

700

698

696

694

692

690 688

686

684

682

680

678676

674

672

670 668

666

662

660

658

656

654

652

650
648

646

644

642

640
638

634

632

630

628

626

624

622

620

618

616

614

612 610

608 606

604

602

600
598

596
594

590

586 584

582

580

578

576

574

572

570

568

566

564

562

560

558

556

554

552

550

542

540

538

506

504

502

500

498

496

494

492

490

488

486

484

482 480

478
476

474

418

398

1718

1716

1714

1712

1710

1708

1706

1672

1666

1664

1662

1596

1386

1384
1382

1380

1378

1376

1374

1372

1292

1290 1288

1286

SS_6

SS_7

SS_8

SS_5SS_4SS_3

SS_1_AC3-271-010

E3-271-121

F1-261-095
F1-261-097

G4-261-029

D3-261-014

D2-252-050

D1-271-055

D2-272-075D3-271-013D3-261-130D3-261-117D3-261-086
D3-261-075D3-261-045D3-261-025

D3-261-010

D1-262-079

D3-271-038

D2-271-023
D2-271-022

D2-271-019

D2-272-052

E4-252-033
E4-252-035

F1-252-017

D3-271-019

D3-271-024
D2-271-017

F2-261-053

E2-271-086

D3-271-069
D3-271-068
D3-271-075

D4-271-021

D4-271-018

D4-271-015
D4-271-014

D3-271-059D3-271-055

D3-271-070

C3-261-013C3-261-012
C3-261-031

C3-261-035C3-261-043

C3-261-062

C3-261-040

C3-261-021

C3-262-071
C3-262-061

C3-262-070

C3-262-051

C3-271-001

C3-262-041

C3-262-009

C3-262-007

C3-271-012

D1-252-019

C4-252-001

C4-252-003

C4-252-005
C4-252-006

C4-252-008

C2-261-013

D2-271-067
D2-271-075

D2-272-029D2-271-063
D2-271-052

D1-252-031

C3-261-019

D2-252-026
D3-252-045

D2-252-039

D2-252-033

C3-261-007

D1-252-023

D1-252-042

C4-252-002

C4-252-004

C4-252-007

D1-271-017

C3-261-001

C3-261-004

C3-252-001

D1-261-061
D1-261-059

D1-252-059D1-252-057
D1-261-001D1-261-006
D1-261-003

D1-261-020
D1-261-023

G4-252-008

D1-261-037

D1-261-036
D1-261-052

D2-252-085D2-252-069

D2-252-067

D2-252-049

D3-262-083D3-262-042
D3-262-065D3-262-018D3-262-017

D1-261-103
D1-261-117

D1-261-116
D1-262-001

D1-262-100D1-262-040
D1-262-067

D2-271-043D2-271-045

D2-272-025
D2-272-072

D2-272-023

D1-271-054

E3-271-123

E3-271-068

E3-271-072

C2-261-001

C3-252-002

F3-262-063

F2-262-011
F2-262-017

F2-262-029
F2-262-032

F3-262-052

F3-262-038

F2-262-038

F1-261-089
F1-261-081

E2-271-078

E2-271-081

E2-271-076
E3-271-074

E1-271-076

F1-271-103
E4-271-058
E4-271-060

E4-271-062

E4-271-063
E4-271-064

F1-271-101

E1-271-072

E1-271-068

F1-261-004
F1-261-003

F1-261-078

G3-252-028

G4-261-001
G3-252-032

G3-252-031
G3-252-030

G3-252-027
G3-252-026

G3-252-029
G2-252-047

G2-252-046

G2-252-044

G2-252-043
G2-252-045

G1-252-011
G1-252-009

F1-261-009
F1-261-040

F1-261-058

F1-261-064

H1-261-025

E3-271-122

F4-271-069
F4-271-075

G2-272-068G2-272-055
G2-272-049

G2-272-080

G2-272-014

G2-272-036

G1-272-065G2-272-001

G1-271-042G1-271-041

G1-272-066

H1-261-012H1-261-015
G4-261-008

H1-261-006
H1-261-008
H1-261-009H1-261-010

G1-271-030
G1-271-013

G1-272-045

H1-262-023

G4-261-015G4-261-016

G4-261-017

G4-261-018
G4-261-020

D1-271-092

F3-271-152F3-271-153

F4-271-070

D3-271-111

F4-271-072

F4-271-073

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

D

Appendix TM4B
Node Map D



14

802

780

778

776

768

766746
744

742

740

738

736

734

706

664

648

646

644

636

504

502

500

498

496

494

400

398

396

394

392

390

388

386

384

382

380

378

376

374

372

370

368

366

364

362 354

352

350

348

346

344

342324

322

320

318

316

314

312

310

308

306

304
302

300

298

296

294
292

290

288

286

284

282

280

278

266

264

256
254

252

152

1734

1732

1730

1700

1698

1690

1688

1686

1684

1682

1680

1678

1676

1668

1656
1654 1650

1648
16461644

1642
1640

1638

1636

1634
1632

1630

1628

1626

1624

1622

1620

16109016

1430
1428

1418

1364
1362

1360

1358

1356

1354

1352

1350

1348
1346

1344

1340

1338

1334

1332

1158
1156

1154

1152

1150

1148

1146
1126

1124

1122

1120

1118
1116

1114

1050

9008

9002

9000

D2-212-025

D3-251-004
D3-261-014

D3-212-022

D3-251-012

D2-252-050

D3-261-075D3-261-025
D3-261-010

C3-261-013
C3-261-012

D2-252-002

D1-252-004

D1-252-009

D1-252-001

D1-252-015

D1-252-019

C4-252-001

C4-252-003

C4-252-005
C4-252-006

D1-252-018

C4-252-008

C3-221-030

D2-251-014D1-251-005

D3-251-016

E1-232-025

D4-251-008

D4-251-005

D4-251-001

E1-251-002

E1-251-001

D2-252-026
D3-252-045

D2-252-008

D2-252-006D2-252-011

D3-251-013

D3-251-002

D3-251-001

D3-251-011

D3-251-008

D2-252-039

C3-261-007

D2-252-012

D1-252-005

D2-252-010

D1-252-011 D1-252-036
D1-252-041

D1-252-042

C4-252-002

C4-252-004

C4-252-007

C3-261-001
C3-252-001

D1-241-009

E1-232-001

D1-252-059D1-252-057
D1-261-001D1-261-006
D1-261-003

D1-261-020
D1-261-023
D1-261-037

D2-252-085D2-252-069

D2-252-067

D4-221-015

D3-232-017
D4-232-001

D4-232-002
D4-232-004

D4-232-005
D4-232-006

D4-232-007
D4-232-008

D3-212-023

D1-242-011
D1-242-017

D1-242-018
D1-242-019

D3-241-001

D3-241-006
D3-241-007

D1-212-011

C1-221-019

C3-212-031

C4-212-059

C4-212-060

D1-212-012

D2-212-013

D2-212-014

D3-221-016
D3-212-017D3-212-018

D1-212-032

C4-212-061

D1-251-023

D4-251-019

D4-251-018

D2-212-001

C2-221-037

D2-212-003

C4-221-001

D2-241-006

D3-241-008

D3-221-022

D4-221-004

D4-221-008

D4-221-009

D4-221-011

E1-221-001

E1-222-004

E1-222-006

E1-222-011

C2-261-001

C3-252-002

D3-241-002
D3-241-003

D3-241-004

D3-241-005

D2-212-002

D2-241-007

D3-241-009

D3-212-001

D2-212-011

C2-221-030

C1-221-018

C2-221-031

D2-252-105

D4-232-020

C2-221-065
C2-221-033

C2-221-034

C3-221-003

C3-221-005

C3-221-006

C2-221-035

D1-242-031

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

E

Appendix TM4B
Node Map E



804
794

792

780

778

776 774

772

770

768

766

748

728

726

724

722

720

718716

714

712

710
708

706

700

694

692

690 688

662

660

652

650
648

646

644

506

504

502

500

498

496

494

492

490

488

486

484

482 480

478
476

474

472

470

468

466

464

462

460

458

456

454

452

450

448
446

444

442

440

438

436434432

430

428

426 424

422

420

418

416

414
412

410

408

406

404

402

400

398

390

1728

1726

1714

1710

1708

1706

1666

166016189018 1614 1612

1596

1590

1588 1586 1584 1582

1580

1578

1576

1574

1406

1404

1398 1396

1394

SS_6

SS_7

SS_8

SS_5SS_4SS_3

SS_1_A

B2-291-045

BV-292-013

B2-292-011
B2-292-012

B2-292-017

B2-292-018
B2-292-022B2-292-023
B1-292-016

B1-292-015
B1-292-014

B1-292-013
B1-292-012
B1-292-011

B1-292-010
B1-292-004

B1-292-003 B1-292-001B1-281-010B1-281-009
B1-281-007

B1-281-006

B1-281-005B1-281-004
B1-281-002

B1-281-001
B1-272-007

B1-272-005
B1-272-003

B1-272-001

B1-272-010

B1-272-012
B1-272-013

B1-272-015

B1-272-016

B2-272-021
B2-272-017

B2-272-005
B2-271-022

B2-271-031
B2-271-020

B2-291-030
B2-291-029 B2-291-026 B2-292-003

B2-292-002
B2-292-001

B2-272-028
B2-272-029

B2-281-020
B2-281-022

B2-281-029
B2-281-002

B2-281-004
B2-281-005

B2-281-006
B2-281-013

B2-282-036
B2-282-037

B2-282-047
B2-282-048 B2-282-054

C3-271-010

D3-261-014

D2-252-050

D1-271-055

D2-272-075D3-271-013D3-261-130D3-261-117D3-261-086
D3-261-075D3-261-045D3-261-025

D3-261-010

D1-262-079

D3-271-038

D2-271-023
D2-271-022

D2-271-019

D2-272-052

D3-271-019

D3-271-024
D2-271-017

D3-271-069
D3-271-068
D3-271-075

D4-271-021

D4-271-018

D4-271-015
D4-271-014

D3-271-059D3-271-055

D3-271-070

C3-261-013C3-261-012
C3-261-031

C3-261-035C3-261-043

C3-261-062

C3-261-040

C3-261-021

C3-262-071
C3-262-061

C3-262-070

C3-262-051

C3-271-001

C3-262-041

C3-262-009

C3-262-007

C3-271-012

D1-252-009
D1-252-015

D1-252-019

C4-252-001

C4-252-003

C4-252-005
C4-252-006

D1-252-018

C4-252-008

B4-272-093B4-272-094 B4-272-095

C2-261-013

D2-271-067
D2-271-075

D2-272-029D2-271-063
D2-271-052

C3-261-019

D2-252-026
D3-252-045

D2-252-039

D2-252-033

C3-261-007

D1-252-011

D1-252-008
D1-252-010

D1-252-036
D1-252-041

D1-252-042

C4-252-002

C4-252-004

C4-252-007

D1-271-017

C3-261-001

C3-261-004

C3-252-001

D1-261-061
D1-261-059

D1-252-059D1-252-057
D1-261-001D1-261-006
D1-261-003

D1-261-020
D1-261-023

C1-281-035B4-281-057

D1-261-037

D1-261-036
D1-261-052

D2-252-085D2-252-069

D2-252-049

D2-252-057D2-252-052

D3-262-083D3-262-042
D3-262-065D3-262-018D3-262-017

D1-261-103
D1-261-117

D1-261-116
D1-262-001

D1-262-100D1-262-040
D1-262-067

D2-271-043D2-271-045

D2-272-025
D2-272-072

D2-272-023

B4-262-030B4-262-028
B4-262-114

D1-271-054

C2-261-001

C3-252-002

E1-271-076

B2-272-027

B4-271-011

B3-271-042
B3-271-054

B3-271-039

B4-272-048B4-272-044

B4-262-038

B3-262-031

B4-271-001B4-262-036
B4-262-037

B3-271-003

B4-262-024

B4-262-022B4-262-016B4-262-011

B3-262-023
B3-262-027

B4-262-031

B4-262-001

C1-261-028
C1-261-020

C1-261-030
B4-272-004

B2-271-019

B3-271-059

B2-272-004

B4-271-028
B4-271-033

B3-271-032

B2-272-014

B3-271-045

B4-272-096

B4-261-014
C1-261-060

C1-261-062

B4-271-128

B3-271-063

B4-271-138 B4-271-146

D1-271-092

D3-271-111

0 2,800 5,6001,400
Feet

1 inch = 1,250 feet

F

Appendix TM4B
Node Map F



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
132 4,559.77 0.005 0.047
134 4,555.68 0
136 4,536.74 0.006
14 4,640.70 0.008 0.086

140 4,531.97 0.001 0.026
1428 4,554.00
1430 4,555.49
148 4,532.39
150 4,661.19 0.008
152 4,545.00
154 4,511.00
48 4,663.66 0.001 0.008
50 4,662.47 0
52 4,661.49 0
54 4,660.60 0
56 4,661.79 0
58 4,659.69 0
60 4,659.26 0.001
62 4,658.85 0.001
64 4,659.13 0.001 0.001
66 4,658.47 0
68 4,655.95 0
70 4,655.24 0.001 0.002
74 4,631.62 0.001
76 4,624.82 0 0.004

770 4,621.89 0.003
772 4,627.37 0.003
774 4,629.57 0.002 0.006
776 4,629.63
778 4,628.22 0
78 4,622.00 0.001

780 4,603.69
80 4,622.00 0

802 4,537.13 0.037
804 4,593.40 0.001 0.021 0.81 0.007
82 4,603.00 0

B1-272-001 4,656.60 0.03
B1-272-002 4,657.28
B1-272-003 4,658.04
B1-272-005 4,659.62
B1-272-007 4,660.98
B1-272-010 4,654.15
B1-272-012 4,653.42
B1-272-013 4,650.96
B1-272-015 4,650.38
B1-272-016 4,649.85
B1-281-001 4,662.51
B1-281-002 4,664.91
B1-281-004 4,667.12 0.07
B1-281-005 4,668.75

Manhole Input Data for Existing System 

9/30/2009 1 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

B1-281-006 4,670.69
B1-281-007 4,671.37
B1-281-009 4,674.29
B1-281-010 4,675.02 0.048
B1-292-001 4,714.95 0.009
B1-292-002 4,714.30
B1-292-003 4,716.66
B1-292-004 4,715.14
B1-292-010 4,714.07
B1-292-011 4,709.88
B1-292-012 4,682.02
B1-292-013 4,699.01
B1-292-014 4,698.59
B1-292-015 4,696.92
B1-292-016 4,697.59
B2-271-019 4,645.97 0.01 0.068
B2-271-020 4,646.10
B2-271-022 4,646.25
B2-271-031 4,644.88
B2-272-004 4,648.22 0.003
B2-272-005 4,646.98
B2-272-007 4,648.91 0.003
B2-272-008 4,648.60
B2-272-009 4,648.92 0.002
B2-272-014 4,649.54 0.003 0.031
B2-272-017 4,650.24
B2-272-021 4,651.87
B2-272-027 4,650.16 0.032 0.059 0.027
B2-272-028 4,650.77 0.053
B2-272-029 4,650.76
B2-272-030 4,651.79
B2-272-033 4,650.69 0.005
B2-281-001 4,656.19
B2-281-002 4,657.43
B2-281-003 4,657.95 0.119
B2-281-004 4,658.60
B2-281-005 4,660.30
B2-281-006 4,661.91
B2-281-013 4,662.47
B2-281-020 4,654.14
B2-281-022 4,655.62
B2-281-027 4,661.75
B2-281-029 4,656.57
B2-282-003 4,662.68
B2-282-036 4,664.58
B2-282-037 4,666.54
B2-282-041 4,667.41
B2-282-046 4,667.67
B2-282-047 4,669.70
B2-282-048 4,669.70

9/30/2009 2 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

B2-282-051 4,671.31
B2-282-054 4,673.27 0.217
B2-291-024 4,679.08
B2-291-025 4,677.62
B2-291-026 4,678.53
B2-291-027 4,677.35
B2-291-028 4,674.57
B2-291-029 4,674.37
B2-291-030 4,673.31
B2-291-045 4,677.89
B2-292-001 4,689.27
B2-292-002 4,687.50
B2-292-003 4,684.73
B2-292-004 4,682.86
B2-292-008 4,682.37
B2-292-009 4,681.25
B2-292-010 4,697.86
B2-292-011 4,682.14
B2-292-012 4,685.28
B2-292-017 4,687.54
B2-292-018 4,689.26
B2-292-022 4,690.90
B2-292-023 4,692.04
B2-292-026 4,681.96
B2-301-001 4,691.63 0.008
B3-262-023 4,637.90 0.007
B3-262-027 4,639.09 0.007 0.004
B3-262-031 4,640.22 0.006 0.045 0.049
B3-271-003 4,639.60 0.004
B3-271-006 4,639.29 0.006
B3-271-018 4,640.18 0.01
B3-271-026 4,642.09 0.007 0.023
B3-271-032 4,643.90 0.009
B3-271-039 4,644.66 0.009
B3-271-042 4,641.88 0.005
B3-271-045 4,644.45 0.004
B3-271-054 4,643.99 0.004
B3-271-058 4,645.44 0.008
B3-271-059 4,645.04 0.003
B3-271-063 4,644.83 0.003
B4-261-014 4,615.35 0.006
B4-262-001 4,626.61 0.005 0.019
B4-262-011 4,624.94 0.007 0.028
B4-262-016 4,633.29 0.007
B4-262-022 4,633.48 0.007 0.021
B4-262-024 4,632.42 0.006 0.008
B4-262-028 4,634.70 0.002
B4-262-030 4,635.77 0.006
B4-262-031 4,635.58 0.002
B4-262-036 4,639.18 0.002

9/30/2009 3 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

B4-262-037 4,639.15 0.005 0.005
B4-262-038 4,638.96 0.007
B4-262-044 4,628.65 0.005
B4-262-114 4,636.36 0.002
B4-271-001 4,639.11 0.002
B4-271-011 4,641.78 0.009
B4-271-028 4,646.15 0.007
B4-271-033 4,646.99 0.008
B4-271-128 4,639.74 0.005
B4-271-135 4,639.73 0.006 0.016
B4-271-138 4,639.45 0.008
B4-271-143 4,640.50 0.006
B4-271-145 4,641.45 0.006
B4-271-146 4,643.18 0.008
B4-271-147 4,644.70 0.006 0.022 0.007
B4-271-148 4,647.63 0.007
B4-272-004 4,650.15 0.009 0.071
B4-272-039 4,651.93 0.005 0.016
B4-272-040 4,652.26 0.007
B4-272-044 4,653.41 0.011
B4-272-048 4,653.82 0.011
B4-272-086 4,650.62 0.012
B4-272-091 4,651.17 0.005
B4-272-092 4,651.27 0.008
B4-272-093 4,647.86 0.004
B4-272-094 4,647.89 0.005
B4-272-095 4,649.15 0.007
B4-272-096 4,650.63 0.011
B4-281-054 4,655.65 0.015
B4-281-057 4,656.77 0.021

BV-105 4,555.49
BV-292-013 4,686.36
C1-221-018 4,855.42 0
C1-221-019 4,856.62 0.002 0.029
C1-261-020 4,611.50 0.004 0.012
C1-261-028 4,607.00 0.004
C1-261-030 4,607.41 0.002 0.009
C1-261-058 4,620.88 0.003
C1-261-060 4,612.10 0.008 0.027 0.005
C1-261-062 4,616.02 0.002
C1-281-035 4,656.27 0.028 0.195
C2-221-030 4,856.52 0.001
C2-221-031 4,840.90 0
C2-221-032 4,852.13 0
C2-221-033 4,855.02 0
C2-221-034 4,856.96 0.001
C2-221-035 4,854.80 0.004
C2-221-037 4,853.25 0.001
C2-221-065 4,852.08 0
C2-261-001 4,603.22

9/30/2009 4 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

C2-261-013 4,572.06 0 0.011
C2-261-024 4,575.01 0
C3-212-031 4,810.25 0
C3-221-003 4,835.19 0 0.01
C3-221-004 4,830.28 0
C3-221-005 4,821.15 0
C3-221-006 4,811.19 0
C3-221-030 4,822.68 0 0.003
C3-252-001 4,559.32
C3-252-002 4,561.74
C3-261-001 4,562.22 0
C3-261-002 4,563.15 0
C3-261-004 4,564.51 0
C3-261-005 4,564.51 0
C3-261-007 4,563.27 0
C3-261-008 4,565.25 0
C3-261-009 4,563.05
C3-261-010 4,564.47
C3-261-011 4,563.00
C3-261-012 4,566.30
C3-261-013 4,565.68
C3-261-015 4,565.28 0
C3-261-019 4,563.78 0
C3-261-021 4,565.00 0 0.022 0.06
C3-261-031 4,565.76 0
C3-261-035 4,573.34 0
C3-261-040 4,566.68 0.001
C3-261-043 4,571.45 0
C3-261-050 4,567.28 0
C3-261-056 4,567.40 0.001 0.017
C3-261-062 4,567.35 0.001
C3-261-075 5,000.00 0
C3-261-076 5,000.00 0
C3-262-007 4,567.22 0.001
C3-262-009 4,567.77 0.001
C3-262-033 4,569.31 0.001
C3-262-041 4,569.51 0.001
C3-262-046 4,570.66 0.001
C3-262-051 4,568.30 0
C3-262-061 4,572.79 0.002
C3-262-070 4,577.51 0
C3-262-071 4,577.15 0.001
C3-262-074 4,578.59 0.001
C3-271-001 4,576.86 0.002
C3-271-003 4,578.37 0.001 0.004 0.004
C3-271-004 4,579.69 0.002
C3-271-007 4,581.04 0.002
C3-271-010 4,581.04 0.001
C3-271-012 4,581.04 0.001
C4-212-059 4,802.26 0

9/30/2009 5 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

C4-212-060 4,790.25 0.001 0.004
C4-212-061 4,781.59 0
C4-221-001 4,776.51 0.001
C4-252-001 4,557.32
C4-252-002 4,559.28
C4-252-003 4,560.79
C4-252-004 4,559.57
C4-252-005 4,559.66
C4-252-006 4,557.44
C4-252-007 4,560.16
C4-252-008 4,559.21
D1-212-011 4,757.04 0.001
D1-212-012 4,751.59 0.001
D1-212-032 4,767.46 0.001 0.002
D1-241-009 4,638.64
D1-242-011 4,631.80 0.001
D1-242-017 4,645.13 0.001
D1-242-018 4,656.69 0.002
D1-242-019 4,661.02 0.005
D1-242-030 4,631.80 0.001
D1-242-031 5,000.00 0.001
D1-251-005 4,663.66 0.002
D1-251-023 5,000.00 0.002 0.003
D1-252-001 4,554.94 0
D1-252-004 4,555.66
D1-252-005 4,555.31 0
D1-252-008 4,555.58 0.001
D1-252-009 4,556.21
D1-252-010 4,555.57 0.001 0.004
D1-252-011 4,555.56
D1-252-015 4,556.52
D1-252-016 4,557.04 0.001
D1-252-018 4,556.32
D1-252-019 4,556.43
D1-252-023 4,557.57 0.001
D1-252-031 4,557.39 0.001
D1-252-036 4,557.63 0.001 0.002
D1-252-041 4,558.20 0.003
D1-252-042 4,558.62 0.002 0.007
D1-252-050 4,585.00
D1-252-053 4,581.46 0
D1-252-056 4,581.81 0
D1-252-057 4,582.88 0.009
D1-252-059 4,582.91 0.001
D1-261-001 4,583.74 0 0.053 0.013
D1-261-003 4,588.00 0.056 0.012
D1-261-006 4,583.32 0.004
D1-261-008 4,584.98 0.005
D1-261-020 4,588.00 0
D1-261-021 4,584.67 0.004

9/30/2009 6 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

D1-261-023 4,587.00 0
D1-261-036 4,586.86 0.006
D1-261-037 4,589.00 0.001
D1-261-052 4,588.29 0.006
D1-261-059 4,588.00 0.001
D1-261-061 4,588.00 0
D1-261-075 4,589.51 0.01
D1-261-084 4,590.00 0.003
D1-261-103 4,591.22 0.007
D1-261-116 4,588.00
D1-261-117 4,591.75 0.01
D1-261-128 4,590.09 0.015
D1-262-001 4,589.00 0.004
D1-262-025 4,589.16 0.018
D1-262-030 4,590.00
D1-262-040 4,589.76 0.006 0.005 0.008
D1-262-049 4,590.00
D1-262-067 4,591.72 0.006
D1-262-079 4,592.00 0.048
D1-262-088 4,593.50 0.006
D1-262-100 4,594.93 0.006
D1-271-017 4,596.81 0.003
D1-271-051 4,598.99 0.002
D1-271-054 4,596.12 0.002 0.012
D1-271-055 4,596.12 0.006 0.008
D1-271-092 4,596.12 0.001
D2-212-001 4,743.95 0
D2-212-002 4,742.51 0 0
D2-212-003 4,733.57 0.001 0
D2-212-011 4,746.35 0 0.002
D2-212-012 4,744.03 0
D2-212-013 4,738.35 0 0.003
D2-212-014 4,726.24 0.001
D2-212-025 4,742.51 0
D2-241-006 4,658.54 0.001 0.002
D2-241-007 4,655.59 0
D2-251-004 4,555.68
D2-251-005 4,555.19
D2-251-008 4,660.22 0.001 0.039
D2-251-014 4,657.55 0
D2-252-002 4,556.35 0.001
D2-252-004 4,555.49 0
D2-252-005 4,556.03
D2-252-006 4,555.69
D2-252-008 4,557.06
D2-252-010 4,564.13
D2-252-011 4,556.07
D2-252-012 4,555.82 0.002
D2-252-014 4,556.19 0.001
D2-252-015 4,556.19

9/30/2009 7 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

D2-252-026 4,559.34 0.009
D2-252-033 4,559.07
D2-252-039 4,559.94
D2-252-049 4,570.51
D2-252-050 4,577.00
D2-252-052 4,578.00
D2-252-056 4,579.00
D2-252-057 4,573.79 0.015 0.052
D2-252-062 4,574.15
D2-252-067 4,587.00
D2-252-069 4,577.81 0.003
D2-252-071 4,575.19
D2-252-085 4,580.75 0.002
D2-252-105 4,572.19
D2-271-017 4,603.11
D2-271-019 4,601.30
D2-271-022 4,600.17 0.001
D2-271-023 4,598.81 0.001
D2-271-039 4,601.59 0.001 0.297 0.012 0.049
D2-271-042 4,601.00 0.002
D2-271-043 4,599.90 0.002
D2-271-045 4,598.99 0.002 0.07
D2-271-048 4,601.69 0.001
D2-271-052 4,603.54 0.001
D2-271-063 4,604.76 0.009
D2-271-067 4,605.65 0.005
D2-271-075 4,605.91 0.007 0.01
D2-271-109 4,597.40 0.003
D2-272-011 4,606.03 0.008
D2-272-023 4,607.35 0.01
D2-272-025 4,604.90 0.003
D2-272-029 4,604.13 0.003
D2-272-052 4,605.25 0.009
D2-272-070 4,605.84 0.007
D2-272-072 4,607.18 0.009
D2-272-074 4,608.78 0.007
D2-272-075 4,608.78 0
D2-281-002 4,608.78 0
D3-212-001 4,713.00 0 0.001
D3-212-002 4,710.90 0
D3-212-003 4,708.13 0
D3-212-004 4,705.24 0
D3-212-012 4,702.84 0 0
D3-212-013 4,698.75 0
D3-212-017 4,697.20 0
D3-212-018 4,701.55 0
D3-212-022 4,716.93 0.001 0.002
D3-212-023 4,715.72 0 0.001
D3-221-016 4,695.09 0
D3-221-021 4,683.00 0.001

9/30/2009 8 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

D3-221-022 4,683.00 0.001
D3-221-023 4,683.00 0.001
D3-221-024 4,683.00 0
D3-232-001 4,628.13 0 0.012
D3-232-009 4,644.58 0
D3-232-015 4,634.34 0
D3-232-017 4,613.76 0.001
D3-232-018 4,626.19 0
D3-241-001 4,650.99 0
D3-241-002 4,651.19 0
D3-241-003 4,654.39 0.001
D3-241-004 4,649.91 0
D3-241-005 4,650.33 0
D3-241-006 4,650.09 0.001
D3-241-007 4,649.00 0
D3-241-008 4,651.31 0
D3-241-009 4,652.37 0.001
D3-251-001 4,555.45
D3-251-002 4,555.84
D3-251-004 4,554.87
D3-251-008 4,553.38
D3-251-011 4,555.31 0.008
D3-251-012 4,555.45
D3-251-013 4,556.46
D3-251-014 4,559.45 0
D3-251-015 4,554.87
D3-251-016 4,548.92
D3-252-008 4,556.68 0.002
D3-252-012 4,555.65 0.002
D3-252-045 4,572.19 0.003
D3-252-054 4,576.99 0.002
D3-252-057 5,000.00 0.002
D3-261-010 4,591.00 0 0.034 0.101
D3-261-014 4,591.00 0.001 0.132
D3-261-025 4,594.00 0.002
D3-261-045 4,597.00 0.003
D3-261-075 4,600.00 0.004 0.036 0.029
D3-261-086 4,602.00 0.007
D3-261-117 4,607.00 0.002
D3-261-130 4,608.00 0.004
D3-262-017 4,609.00 0.007 0.118 0.08
D3-262-018 4,610.00 0.007 0.208 0.005
D3-262-042 4,608.00 0.004 0.009
D3-262-065 4,606.00 0.006
D3-262-083 4,610.00 0.007
D3-262-122 4,608.00 0.004
D3-271-013 4,612.50 0.003 0.015 0.085 0.033
D3-271-019 4,607.81
D3-271-024 4,605.19
D3-271-029 4,613.00 0.001

9/30/2009 9 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

D3-271-038 4,608.37
D3-271-055 4,610.45 0.002
D3-271-059 4,611.12
D3-271-068 4,617.13 0
D3-271-069 4,616.85
D3-271-070 4,615.82
D3-271-072 4,613.27
D3-271-075 4,617.94
D3-271-111 4,614.00 0.001
D3-281-006 4,608.96 0 0.8
D4-221-004 4,683.00 0.001
D4-221-005 4,662.00 0.001
D4-221-008 4,654.90 0.001
D4-221-009 4,651.00 0.001
D4-221-010 4,646.00 0.001
D4-221-011 4,643.00 0.001 0.002
D4-221-015 4,637.85 0.001
D4-232-001 4,595.25 0
D4-232-002 4,575.21 0
D4-232-003 4,563.00 0
D4-232-004 4,562.51 0.001
D4-232-005 4,555.62
D4-232-006 4,546.99
D4-232-007 4,539.68 0.005
D4-232-008 4,539.41
D4-232-020 4,788.00 0 0.005
D4-251-001 4,551.09
D4-251-005 4,552.08 0.187 0.031 0.031
D4-251-008 4,552.54
D4-251-018 5,000.00
D4-251-019 5,000.00
D4-271-014 4,624.56
D4-271-015 4,622.79
D4-271-018 4,621.51
D4-271-021 4,620.89
E1-221-001 4,639.87 0.001 0.001
E1-222-004 4,638.00 0.001
E1-222-005 4,627.00 0.001
E1-222-006 4,620.00 0.001
E1-222-007 4,623.00 0
E1-222-011 4,618.00 0.001
E1-222-012 4,612.00 0.001
E1-231-012 4,639.85 0.001 0.002
E1-232-001 4,537.50
E1-232-025 4,538.19
E1-242-001 4,548.46
E1-242-002 4,548.17
E1-251-001 4,548.07
E1-251-002 4,549.16
E1-251-003 4,549.50 0.005

9/30/2009 10 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

E1-251-004 4,548.81 0.003
E1-251-007 4,550.14 0.003
E1-251-018 4,552.73 0.003
E1-251-019 4,553.70 0.001 0.005
E1-251-020 4,553.70 0.001
E1-251-021 4,554.64 0.003
E1-251-023 4,555.81 0.002
E1-251-025 4,548.17 0.002
E1-271-068 4,630.77
E1-271-072 4,627.97
E1-271-076 4,624.85
E2-202-016 4,725.54 0.009 0.076
E2-222-007 4,637.79 0.001 0.002
E2-222-015 4,603.00 0
E2-222-016 4,603.00 0
E2-222-017 4,602.00 0
E2-222-028 4,637.79 0
E2-222-029 4,637.79 0
E2-222-030 4,637.79 0
E2-222-031 4,637.79 0
E2-222-036 4,591.00 0.001
E2-222-037 4,591.00 0
E2-222-040 4,637.79 0
E2-222-044 4,598.00 0.001
E2-222-048 4,637.79 0
E2-222-050 4,637.79 0 0.015
E2-222-067 4,603.00 0.001
E2-222-075 4,610.00 0.001 0.002
E2-231-002 4,643.10 0.001
E2-231-005 4,641.90 0.001
E2-231-006 4,637.10 0.001
E2-231-013 4,635.95 0.001 0.002
E2-231-021 4,636.94 0.001
E2-231-028 4,647.50 0.002
E2-231-029 4,646.62 0
E2-231-030 4,645.21 0
E2-231-031 4,644.31 0
E2-231-035 4,640.93 0
E2-231-037 4,640.55 0
E2-232-013 4,538.60
E2-232-014 4,555.40
E2-242-004 4,550.05
E2-242-011 4,552.87
E2-242-017 4,552.84
E2-242-024 4,549.64
E2-242-034 4,548.66
E2-251-027 4,550.68 0.005 0.012
E2-251-058 4,555.97 0.001
E2-252-192 4,559.30 0
E2-252-193 4,565.83 0.001

9/30/2009 11 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

E2-252-194 4,576.19 0.001
E2-252-196 4,559.47 0.001
E2-271-076 4,645.81 0.006
E2-271-078 4,642.38
E2-271-081 4,639.14
E2-271-086 4,635.95
E3-202-008 4,711.83 0 0.002
E3-202-009 4,718.61 0.001
E3-202-010 4,713.19 0
E3-202-011 4,710.71 0
E3-202-012 4,709.38 0
E3-202-BV 4,718.07 0
E3-222-051 4,561.00 0.002
E3-222-064 4,559.72 0.001 0.003
E3-222-065 4,558.00 0.001
E3-231-006 4,552.00 0.002 0.003
E3-241-015 4,547.53
E3-241-022 4,547.99
E3-241-028 4,548.74
E3-241-034 4,550.68 0.003 0.017
E3-241-036 4,553.65 0.004
E3-241-048 4,554.31 0.002 0.017
E3-241-049 4,555.23 0.007
E3-242-002 4,549.96
E3-242-012 4,549.55
E3-252-001 4,579.49 0 0.001
E3-252-003 4,578.01 0.001
E3-252-004 4,581.01 0
E3-252-084 4,581.28 0.001
E3-252-085 4,580.53 0
E3-271-068 4,650.07 0.004 0.005
E3-271-072 4,647.15 0.006
E3-271-074 4,645.76 0.005 0.016
E3-271-121 4,664.18 0.002
E3-271-122 4,664.18 0.002
E3-271-123 4,654.21 0.004
E4-202-001 4,701.01 0
E4-202-002 4,691.43 0
E4-202-003 4,682.45 0
E4-202-007 4,681.68 0 0.002
E4-202-009 4,683.62 0 0.001
E4-202-013 4,675.41 0
E4-202-014 4,668.71 0
E4-231-005 4,549.56
E4-231-006 4,548.23
E4-231-007 4,537.67 0.002
E4-231-008 4,538.95
E4-232-016 4,544.02
E4-241-005 4,545.86 0.047
E4-241-016 4,545.76

9/30/2009 12 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

E4-241-075 4,559.77 0
E4-241-077 4,557.41 0.001
E4-241-078 4,554.86 0.002
E4-241-079 4,553.36 0.002 0.075
E4-241-080 4,553.60 0.002
E4-241-081 4,560.82 0
E4-242-014 4,561.53 0.002
E4-242-029 4,562.46 0.003
E4-242-034 4,562.86 0.001
E4-242-036 4,562.95 0.002
E4-242-045 4,563.48 0.005
E4-242-057 4,564.49 0.005
E4-242-062 4,565.50 0.004
E4-242-069 4,565.79 0.003 0.006
E4-242-078 4,567.20 0.001
E4-251-001 4,567.38 0.001
E4-252-009 4,581.22 0
E4-252-010 4,581.19 0
E4-252-011 4,581.87 0.001
E4-252-013 4,586.51 0
E4-252-014 4,586.55 0
E4-252-019 4,586.54 0
E4-252-021 4,586.49 0.001
E4-252-023 4,585.78 0.002
E4-252-033 4,588.12 0.001
E4-252-035 4,593.09 0.001
E4-252-037 4,596.23 0
E4-271-058 4,679.36 0.001
E4-271-060 4,677.07 0.001
E4-271-062 4,672.66 0.001
E4-271-063 4,670.03 0
E4-271-064 4,668.97 0.001 0.004
F1-202-005 4,635.52 0
F1-202-006 4,633.60 0
F1-202-007 4,631.66 0.001 0.005
F1-202-008 4,636.08 0.001
F1-202-009 4,646.60 0 0.007
F1-202-010 4,657.51 0
F1-231-001 4,535.76 0.002
F1-231-002 4,534.29 0.002
F1-231-003 4,533.00 0.002
F1-232-001 4,541.76
F1-232-002 4,542.61
F1-232-008 4,542.87
F1-232-012 4,542.90
F1-232-013 4,543.00 0
F1-232-014 4,544.35 0.001
F1-232-017 4,545.30 0.001
F1-232-019 4,543.99 0.003 0.083
F1-232-033 4,542.97

9/30/2009 13 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

F1-232-066 4,542.90
F1-241-050 4,562.29 0.001
F1-241-109 4,564.40 0.002
F1-241-110 4,567.50 0.001
F1-242-001 4,561.36 0 0.005
F1-251-003 4,567.58 0.001 0.075
F1-251-015 4,568.22 0.004
F1-251-023 4,569.76 0.004 0.023
F1-251-031 4,570.51 0.002
F1-251-033 4,571.32 0.001
F1-251-034 4,571.74 0.005
F1-251-039 4,574.01 0.008
F1-251-040 4,576.83 0.004
F1-251-041 4,576.74 0.003 0.002
F1-251-044 4,579.14 0.004
F1-251-047 4,581.16 0.002
F1-251-048 4,581.18 0.001
F1-251-049 4,586.77 0.003
F1-251-050 4,586.77 0.003
F1-251-068 4,580.49 0.001
F1-251-106 4,571.32 0.002
F1-251-108 4,581.83 0.002 0.016
F1-252-017 4,597.89 0
F1-252-033 4,599.93 0
F1-252-039 4,609.51 0.001 0.008
F1-261-003 4,609.31 0
F1-261-004 4,609.98 0.001
F1-261-009 4,607.52 0.001
F1-261-026 4,607.64 0.002
F1-261-040 4,608.58 0.001 0.008
F1-261-048 4,611.41 0.002
F1-261-058 4,615.25 0.002
F1-261-064 4,617.47 0.002 0.003 0.005
F1-261-070 4,619.40 0.001
F1-261-075 4,621.68 0.002 0.027
F1-261-078 4,625.58 0.001
F1-261-081 4,626.87 0.001
F1-261-089 4,630.42 0.001 0.011
F1-261-095 4,635.78 0
F1-261-097 4,635.78 0
F1-261-106 4,635.78 0.007 0.066 0.042
F1-271-101 4,680.72 0.007 0.206 0.011
F1-271-103 4,678.53 0.002 0.022 0.017
F2-202-001 4,625.07 0.001
F2-202-002 4,613.34 0.001
F2-202-003 4,618.05 0.001
F2-202-004 4,606.95 0.001
F2-202-005 4,616.09 0.001
F2-202-006 4,600.68 0.003
F2-202-007 4,610.35 0.002

9/30/2009 14 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

F2-202-023 4,618.05 0.001
F2-202-024 4,600.68 0.001
F2-231-004 4,537.75
F2-231-010 4,538.23
F2-231-016 4,539.66
F2-231-023 4,540.25
F2-231-024 4,536.76 0.004
F2-232-002 4,548.42 0
F2-232-003 4,546.58 0.001
F2-232-004 4,546.87 0.001 0.002
F2-232-005 4,546.09 0.001
F2-232-006 4,544.74 0.001
F2-232-007 4,548.35 0
F2-242-055 4,568.60 0
F2-242-056 4,569.90 0
F2-251-012 4,594.81 0.002
F2-251-016 4,590.51 0.005
F2-251-017 4,588.87 0.004
F2-251-018 4,586.77 0.002
F2-251-028 4,593.38 0.003
F2-252-027 4,587.15 0.002 0.023
F2-261-053 4,646.02 0.002 0.006
F2-262-011 4,647.99 0.004 0.017
F2-262-017 4,647.02 0.001
F2-262-020 4,651.23 0.001
F2-262-029 4,651.02 0.002
F2-262-032 4,658.08 0.003 0.022
F2-262-038 4,659.40 0.003 0.005
F3-202-006 4,584.95 0.003
F3-202-007 4,585.30 0.001 0.009
F3-211-010 4,579.68 0.005
F3-211-011 4,579.68 0.001
F3-211-012 4,573.98 0.002 0.018
F3-211-013 4,573.89 0.001
F3-222-007 4,536.73
F3-222-008 4,537.93
F3-222-019 4,534.77
F3-222-020 4,534.77 0.007
F3-231-015 4,537.75
F3-232-001 4,549.86
F3-232-002 4,550.38
F3-232-003 4,552.62
F3-232-004 4,558.46 0.001
F3-232-005 4,557.00 0.001
F3-232-006 4,555.72 0.001
F3-232-007 4,555.62 0.001
F3-241-004 4,571.60 0
F3-241-005 4,572.40 0.001
F3-241-006 4,573.10 0.001
F3-242-010 4,571.00 0.001

9/30/2009 15 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

F3-242-011 4,571.50 0.001
F3-251-023 4,603.93 0.003
F3-251-024 4,597.37 0.002 0.113
F3-251-082 4,594.99 0.002 0.015
F3-252-001 4,608.13 0.002
F3-252-003 4,605.73 0.002 0.021
F3-262-038 4,659.25 0.004
F3-262-052 4,662.53 0.002 0.007
F3-262-057 4,667.06 0.005 0.039
F3-262-063 4,675.61 0.004
F3-262-074 4,679.91 0.002 0.02
F3-271-152 4,680.45 0.002
F3-271-153 4,679.84 0.001
F4-0232-BV 4,566.57 0
F4-211-002 4,569.32 0.001
F4-211-003 4,560.88 0
F4-211-004 4,557.38 0
F4-211-005 4,545.39 0.002
F4-211-006 4,534.99 0.001
F4-211-007 4,531.09 0.002
F4-211-013 4,540.04 0.004
F4-211-014 4,538.11 0.001
F4-211-015 4,560.77 0
F4-221-022 4,534.01
F4-222-003 4,533.85
F4-222-013 4,534.75 0.021
F4-232-004 4,562.39 0
F4-232-005 4,561.05 0
F4-232-006 4,559.91 0
F4-241-002 4,566.47 0
F4-241-003 4,566.62 0
F4-241-004 4,567.97 0
F4-241-005 4,570.14 0.002 0.02
F4-241-006 4,571.84 0.004
F4-241-007 4,573.09 0.003
F4-241-008 4,575.11 0
F4-241-009 4,573.70 0.001
F4-241-010 4,573.80 0
F4-241-011 4,575.00 0
F4-251-016 4,622.17 0.003
F4-251-022 4,619.81 0.002
F4-251-023 4,616.20 0.002 0.006
F4-252-003 4,613.52 0.002
F4-252-005 4,617.73 0.002 0.009
F4-271-034 4,703.96 0.001
F4-271-069 4,699.58 0.004
F4-271-070 4,684.67 0.005 0.008
F4-271-072 4,689.09 0.008
F4-271-073 4,694.83 0.007
F4-271-075 4,702.43 0.002

9/30/2009 16 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

G1-211-003 4,525.00 0.105
G1-221-001 4,528.35
G1-221-005 4,528.52
G1-221-010 4,529.55 0.015
G1-221-029 4,527.64
G1-232-012 4,566.84 0
G1-241-001 4,566.56 0
G1-241-002 4,573.55 0.004
G1-242-001 4,578.93 0.002
G1-242-006 4,580.63 0.002
G1-242-014 4,582.77 0.002
G1-242-025 4,584.18 0.001 0.022
G1-242-028 4,584.54 0.001
G1-242-038 4,586.47 0.002
G1-242-045 4,587.72 0.004 0.011
G1-252-004 4,629.56 0.001
G1-252-005 4,623.68 0.003 0.012
G1-252-006 4,630.58 0.001
G1-252-007 4,632.94 0.001
G1-252-008 4,634.84 0.001
G1-252-009 4,637.04 0.001
G1-252-011 4,638.26 0.001 0.011
G1-271-007 4,705.24 0.001 0.004
G1-271-013 4,705.17 0.001
G1-271-030 4,706.39 0.004
G1-271-041 4,709.41 0.003 0.01 0.056
G1-271-042 4,709.44 0.001
G1-271-047 4,710.78 0.004
G1-272-045 4,715.12 0.01 0.026
G1-272-065 4,718.95 0.006 0.007
G1-272-066 4,719.38 0.001
G2-212-001 4,523.96
G2-212-002 4,524.99
G2-212-003 4,526.68 0.001
G2-212-014 4,529.91 0.001
G2-212-015 4,525.62
G2-212-032 4,527.22
G2-212-035 4,526.27
G2-212-038 4,526.47
G2-212-041 4,528.13 0.051
G2-212-047 4,522.78
G2-252-043 4,631.26 0.001
G2-252-044 4,633.64 0.001
G2-252-045 4,639.87 0.001
G2-252-046 4,637.78 0.002
G2-252-047 4,649.25 0.001
G2-272-001 4,719.61 0.003
G2-272-014 4,721.87 0.007
G2-272-036 4,724.33 0.005
G2-272-049 4,727.32 0.001

9/30/2009 17 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID
Rim 

Elevation 
(feet)

Load 1 Load 2 Load 3 Load 4 Load 5 Load 6

(mgd) (mgd) (mgd) (mgd) (mgd) (mgd)

Manhole Input Data for Existing System 

G2-272-055 4,730.67 0.001 0.049 0.031
G2-272-068 4,732.77 0.002
G2-272-080 4,738.67 0.008 0.027 0.045
G3-211-015 4,522.45 0.013
G3-211-017 5,000.00
G3-211-018 5,000.00
G3-212-006 4,521.80 0.001
G3-212-007 4,522.94
G3-252-026 4,654.93 0
G3-252-027 4,659.06 0
G3-252-028 4,656.53 0.001
G3-252-029 4,656.26 0.004
G3-252-030 4,670.54 0
G3-252-031 4,675.63 0.002
G3-252-032 4,676.72 0.001
G4-252-008 4,676.64 0.038
G4-261-001 4,672.72 0.001
G4-261-008 4,685.23 0.001
G4-261-015 4,682.77 0
G4-261-016 4,680.50 0.001
G4-261-017 4,680.57 0.002
G4-261-018 4,683.13 0.002
G4-261-020 4,681.65 0.002
G4-261-021 4,680.57 0.002
G4-261-029 4,680.57 0.003
H1-261-006 4,708.26 0.001
H1-261-008 4,704.71 0
H1-261-009 4,704.78 0
H1-261-010 4,699.17 0.001
H1-261-011 4,695.36 0.004
H1-261-012 4,689.20 0.001
H1-261-015 4,689.98 0
H1-261-025 4,708.22 0
H1-262-023 4,717.08 0.016 0.11

SS_1_A 4,580.72
SS_3 4,582.40
SS_4 4,583.40
SS_5 4,583.90 0.001 0.13
SS_6 4,585.50 0.001
SS_7 4,588.00 0.001
SS_8 4,591.00 0.001

Notes:
1) For the Dry Weather Scenario, all demands had the "DIURNAL" Pattern. 
2) For the Wet Weather Scenario, all demands had the "PWWF" Pattern.

9/30/2009 18 of 181
Existing MH Data, 

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
0C2-261-013 4,556.99 4,556.74 204.399 21 RCP River Trunk Existing
0G1-271-041 4,703.98 4,703.94 8.167 15 RCP Horizon Drive Existing

101 4,643.41 4,643.05 144.8 8 Redlands Existing
103 4,642.86 4,641.41 303.78 8 Redlands Existing
105 4,641.21 4,639.76 346.62 8 Redlands Existing
107 4,639.49 4,623.63 270 8 Redlands Existing
111 4,623.36 4,616.80 123 8 Redlands Existing
113 4,616.40 4,610.10 74.11 8 Redlands Existing
115 4,609.90 4,589.98 213.82 8 Redlands Existing
117 4,589.88 4,586.26 38.47 8 Redlands Existing
119 4,586.16 4,573.55 134.02 8 Redlands Existing
121 4,554.58 4,550.81 38.8 8 PVC Ridges Existing
123 4,550.52 4,529.41 87.67 8 PVC Ridges Existing
125 4,529.21 4,526.59 59.29 8 PVC Ridges Existing
127 4,523.59 4,521.66 215.16 8 PVC Ridges Existing
135 4,563.21 4,654.16 4,837.11 8 PVC Existing
137 4,653.88 4,652.58 142.739 8 PVC Redlands Existing
139 4,600.86 4,600.67 69.73 24 Orchard Mesa Existing
141 4,600.67 4,599.47 378.78 24 Orchard Mesa Existing
143 4,599.47 4,598.75 362.65 24 Orchard Mesa Existing
145 4,598.75 4,598.15 392.08 24 Orchard Mesa Existing
147 4,598.15 4,597.06 426.27 24 Orchard Mesa Existing
153 4,597.06 4,596.34 397.67 24 Orchard Mesa Existing
155 4,596.34 4,596.31 21.25 24 Orchard Mesa Existing
157 4,596.31 4,562.75 1,004.50 12 Orchard Mesa Existing
161 4,523.46 4,521.29 511.1 10 Scenic School Existing
163 4,577.14 4,576.70 340 30 South Side Existing
165 4,574.96 4,573.97 303.73 20 RCP South Side Existing
167 4,577.61 4,577.24 289 30 PVC South Side Existing
169 4,577.71 4,577.61 75 24 PVC South Side Existing
171 4,578.21 4,577.81 308 24 PVC South Side Existing
173 4,579.82 4,579.23 457 24 PVC South Side Existing
175 4,579.23 4,578.73 387 24 PVC South Side Existing
177 4,578.73 4,578.21 402 24 PVC South Side Existing
45 4,626.78 4,623.67 3.654 8 Scenic EXST ONLY
57 4,705.13 4,702.55 262.09 10 PVC Existing

757 4,547.55 4,546.92 334.196 10 Ridges Existing
759 4,547.55 4,546.92 335.43 8 Ridges Existing
761 4,546.92 4,546.82 9.951 8 Ridges Existing
763 4,516.05 4,513.14 145.763 30 RCP River Road Existing
773 4,658.97 4,656.78 408 12 VCP B 1/2 Road Existing
775 4,656.75 4,655.22 123.2 12 VCP B 1/2 Road Existing
777 4,655.22 4,655.09 248.4 12 VCP B 1/2 Road Existing
779 4,655.09 4,653.77 333.6 12 VCP B 1/2 Road Existing
781 4,653.67 4,652.71 248.5 12 VCP B 1/2 Road Existing
785 4,652.64 4,651.67 251 12 VCP B 1/2 Road Existing
787 4,651.66 4,650.11 291.592 12 VCP B 1/2 Road Existing
789 4,650.44 4,650.15 65.206 12 VCP B 1/2 Road Existing
791 4,650.14 4,648.83 396.421 12 VCP B 1/2 Road Existing
793 4,648.80 4,647.45 379.463 12 B 1/2 Road Existing
795 4,647.39 4,646.80 179.547 12 B 1/2 Road Existing
797 4,646.80 4,646.21 201.687 12 VCP B 1/2 Road Existing
799 4,646.11 4,645.05 348 12 VCP B 1/2 Road Existing
801 4,644.97 4,644.95 37.1 12 VCP B 1/2 Road Existing
803 4,644.57 4,643.61 378.906 12 VCP B 1/2 Road Existing
805 4,643.57 4,642.10 324 12 VCP B 1/2 Road Existing
807 4,642.00 4,641.40 392 12 VCP B 1/2 Road Existing
809 4,641.30 4,639.77 399.077 12 VCP B 1/2 Road Existing
811 4,639.71 4,639.39 108.076 12 VCP B 1/2 Road Existing
813 4,639.39 4,638.24 293.59 12 VCP B 1/2 Road Existing

9/30/2009 19 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
85 4,652.36 4,651.54 204.94 8 PVC Redlands Existing
87 4,651.52 4,650.96 218.91 8 Redlands Existing

889 4,637.21 4,636.52 325 15 Frontage Rd Existing
89 4,650.53 4,649.68 208.2 8 Redlands Existing

891 4,636.45 4,635.40 338 15 Frontage Rd Existing
893 4,635.26 4,634.52 345 15 Frontage Rd Existing
895 4,634.45 4,633.58 145 15 Frontage Rd Existing
897 4,633.58 4,633.24 12.52 15 Frontage Rd Existing
91 4,649.48 4,648.80 161.6 8 Redlands Existing
93 4,648.55 4,647.31 268.34 8 Redlands Existing
95 4,647.13 4,645.76 272.44 8 Redlands Existing
97 4,645.57 4,644.67 196.21 8 Redlands Existing
99 4,644.46 4,643.51 254.49 8 PVC Redlands Existing

B1-272-001 4,646.75 4,646.04 245 12 B Road Existing
B1-272-002 4,647.88 4,646.82 254 10 B Road Existing
B1-272-003 4,648.97 4,647.96 271 10 B Road Existing
B1-272-005 4,650.32 4,649.13 277 10 B Road Existing
B1-272-007 4,651.33 4,650.34 336 10 B Road Existing
B1-272-010 4,645.97 4,645.09 235 12 B Road Existing
B1-281-001 4,652.64 4,651.37 337 10 B Road Existing
B1-281-002 4,654.03 4,652.72 338 10 B Road Existing
B1-281-004 4,656.80 4,654.09 450 10 B Road Existing
B1-281-005 4,658.25 4,656.82 253 10 B Road Existing
B1-281-006 4,659.90 4,658.31 300 10 B Road Existing
B1-281-007 4,661.06 4,659.92 105 10 B Road Existing
B1-281-009 4,664.19 4,661.02 301 10 B Road Existing
B1-281-010 4,667.56 4,664.70 280 10 B Road Existing
B1-292-001 4,710.24 4,709.43 401 10 Chipeta Existing
B1-292-002 4,709.41 4,708.82 396 10 Chipeta Existing
B1-292-003 4,708.82 4,707.80 401 10 Chipeta Existing
B1-292-004 4,707.70 4,705.49 218 10 Chipeta Existing
B1-292-010 4,705.49 4,702.44 293 10 Chipeta Existing
B1-292-011 4,702.28 4,693.49 291 10 Chipeta Existing
B1-292-012 4,674.06 4,673.62 302 10 Chipeta Existing
B1-292-013 4,691.01 4,690.47 87 8 Chipeta Existing
B1-292-014 4,690.47 4,689.38 266 10 Chipeta Existing
B1-292-015 4,689.36 4,688.51 106 10 Chipeta Existing
B1-292-016 4,688.51 4,685.74 145 8 Chipeta Existing
B2-271-019 4,633.24 4,632.55 252.002 15 VCP Orchard Mesa Existing
B2-272-004 4,634.19 4,633.34 302.842 15 VCP B 1/2 Road Existing
B2-272-007 4,634.99 4,634.19 289.23 15 VCP B 1/2 Road Existing
B2-272-009 4,635.13 4,634.99 49.889 15 VCP B 1/2 Road Existing
B2-272-012 4,645.09 4,643.48 430 15 B Road Existing
B2-272-013 4,643.33 4,642.53 186 15 B Road Existing
B2-272-014 4,635.43 4,635.13 177.973 15 VCP B 1/2 Road Existing
B2-272-015 4,642.50 4,641.11 463 15 B Road Existing
B2-272-016 4,639.99 4,638.97 440 15 B Road Existing
B2-272-017 4,638.03 4,637.27 325 15 Frontage Rd Existing
B2-272-021 4,638.84 4,638.08 316 15 Frontage Rd Existing
B2-272-027 4,638.22 4,636.76 430 12 VCP B 1/2 Road Existing
B2-272-033 4,636.69 4,635.49 208 12 VCP B 1/2 Road Existing
B2-282-048 4,660.36 4,658.98 353 12 B 1/2 Road Existing
B2-282-051 4,661.76 4,660.36 329 12 VCP B 1/2 Road Existing
B2-282-054 4,663.80 4,661.80 450 12 VCP B 1/2 Road Existing
B2-291-024 4,671.85 4,670.65 135 12 VCP B 1/2 Road Existing
B2-291-025 4,670.56 4,667.90 528 12 VCP B 1/2 Road Existing
B2-291-026 4,667.87 4,667.72 413 12 VCP B 1/2 Road Existing
B2-291-027 4,667.71 4,666.81 443.2 12 VCP B 1/2 Road Existing
B2-291-028 4,666.77 4,666.62 78.1 12 VCP B 1/2 Road Existing
B2-291-029 4,666.60 4,665.18 299 12 VCP B 1/2 Road Existing

9/30/2009 20 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B2-291-030 4,665.03 4,663.80 465 12 VCP B 1/2 Road Existing
B2-291-045 4,670.65 4,670.57 248 12 VCP B 1/2 Road Existing
B2-292-001 4,681.06 4,679.10 400.9 10 B 1/2 Road Existing
B2-292-002 4,679.00 4,676.86 400.4 10 B 1/2 Road Existing
B2-292-003 4,676.86 4,676.36 200.7 10 B 1/2 Road Existing
B2-292-004 4,676.23 4,675.08 95.7 12 B 1/2 Road Existing
B2-292-008 4,674.06 4,673.62 501 12 B 1/2 Road Existing
B2-292-009 4,673.56 4,671.86 503.5 12 B 1/2 Road Existing
B2-292-010 4,675.08 4,674.72 150.5 12 B 1/2 Road Existing
B2-292-011 4,676.30 4,675.48 145 8 Chipeta Existing
B2-292-012 4,677.97 4,676.80 285 8 Chipeta Existing
B2-292-017 4,680.45 4,679.15 163 8 Chipeta Existing
B2-292-018 4,682.29 4,680.21 255 8 Chipeta Existing
B2-292-022 4,684.69 4,682.13 220 8 Chipeta Existing
B2-292-023 4,685.95 4,684.47 85 8 Chipeta Existing
B2-292-026 4,674.71 4,674.07 222.8 12 B 1/2 Road Existing
B2-301-001 4,682.29 4,681.46 213 10 B 1/2 Road Existing
B3-262-023 4,622.01 4,620.76 319.833 18 VCP Orchard Mesa Existing
B3-262-027 4,622.49 4,622.01 404.358 18 VCP Orchard Mesa Existing
B3-262-031 4,622.98 4,622.49 407.081 18 VCP Orchard Mesa Existing
B3-271-003 4,623.79 4,623.13 234.126 15 VCP Orchard Mesa Existing
B3-271-006 4,624.41 4,623.79 220.318 15 VCP Orchard Mesa Existing
B3-271-018 4,625.47 4,624.41 378.578 15 VCP Orchard Mesa Existing
B3-271-026 4,627.09 4,626.58 149.6 15 VCP Orchard Mesa Existing
B3-271-032 4,627.95 4,627.09 304.646 15 VCP Orchard Mesa Existing
B3-271-039 4,628.92 4,627.95 346.729 15 VCP Orchard Mesa Existing
B3-271-042 4,629.70 4,628.92 278.734 15 VCP Orchard Mesa Existing
B3-271-045 4,630.11 4,629.70 143.795 15 VCP Orchard Mesa Existing
B3-271-054 4,630.84 4,630.11 225.041 15 VCP Orchard Mesa Existing
B3-271-058 4,631.39 4,630.84 158.555 15 VCP Orchard Mesa Existing

B3-271-058A 4,632.02 4,631.39 225.434 15 VCP Orchard Mesa Existing
B3-271-063 4,632.55 4,632.02 188.895 15 VCP Orchard Mesa Existing
B4-261-014 4,608.87 4,607.44 237.8 15 Orchard Mesa Existing
B4-262-001 4,611.26 4,608.87 398.782 15 Orchard Mesa Existing
B4-262-011 4,615.11 4,612.98 355.552 18 Orchard Mesa Existing
B4-262-016 4,617.18 4,615.11 344.761 18 RCP Orchard Mesa Existing
B4-262-022 4,619.06 4,617.18 313.273 18 RCP Orchard Mesa Existing
B4-262-024 4,619.50 4,619.06 208.903 18 RCP Orchard Mesa Existing
B4-262-028 4,619.83 4,619.50 301.71 18 RCP Orchard Mesa Existing
B4-262-030 4,620.04 4,619.83 192.158 18 VCP Orchard Mesa Existing
B4-262-031 4,620.76 4,620.58 94.76 18 VCP Orchard Mesa Existing
B4-262-036 4,625.37 4,625.13 110.831 12 VCP Unaweep Road Existing
B4-262-037 4,625.13 4,624.18 428.532 12 VCP Unaweep Road Existing
B4-262-038 4,624.18 4,623.16 460.25 12 VCP Unaweep Road Existing
B4-262-043 4,612.98 4,611.26 288.279 15 Orchard Mesa Existing
B4-262-114 4,620.58 4,620.04 209.8 18 VCP Orchard Mesa Existing
B4-271-001 4,625.44 4,625.37 28.798 12 VCP Unaweep Road Existing
B4-271-011 4,626.58 4,625.47 396.1 15 VCP Orchard Mesa Existing
B4-271-028 4,632.08 4,631.64 157.309 12 PVC Unaweep Road Existing
B4-271-033 4,633.06 4,632.08 348.762 12 PVC Unaweep Road Existing
B4-271-128 4,626.11 4,625.44 304.942 12 VCP Unaweep Road Existing
B4-271-135 4,627.28 4,626.11 415.674 12 PVC Unaweep Road Existing
B4-271-138 4,628.38 4,627.28 392.386 12 PVC Unaweep Road Existing
B4-271-143 4,629.27 4,628.38 315.864 12 PVC Unaweep Road Existing
B4-271-145 4,629.82 4,629.27 195.586 12 PVC Unaweep Road Existing
B4-271-146 4,630.72 4,629.82 318.521 12 PVC Unaweep Road Existing
B4-271-147 4,631.64 4,630.72 325.212 12 PVC Unaweep Road Existing
B4-271-148 4,633.50 4,633.06 154.783 12 PVC Unaweep Road Existing
B4-272-004 4,635.36 4,634.33 366 12 PVC Unaweep Road Existing
B4-272-039 4,639.40 4,639.08 125.854 12 PVC Unaweep Road Existing

9/30/2009 21 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B4-272-040 4,639.58 4,639.40 72.652 12 PVC Unaweep Road Existing
B4-272-044 4,640.18 4,639.58 241.31 12 PVC Unaweep Road Existing
B4-272-048 4,640.59 4,640.18 193.848 12 PVC Unaweep Road Existing
B4-272-086 4,636.41 4,635.36 372.542 12 PVC Unaweep Road Existing
B4-272-091 4,638.20 4,637.73 167.7 12 PVC Unaweep Road Existing
B4-272-092 4,639.08 4,638.49 237.1 12 PVC Unaweep Road Existing
B4-272-093 4,634.28 4,633.50 276.7 12 PVC Unaweep Road Existing
B4-272-094 4,634.33 4,634.28 18.6 12 PVC Unaweep Road Existing
B4-272-095 4,638.49 4,638.20 104.5 12 PVC Unaweep Road Existing
B4-272-096 4,637.73 4,636.41 468.3 12 PVC Unaweep Road Existing
B4-281-054 4,641.06 4,640.59 189.453 12 PVC Unaweep Road Existing
B4-281-057 4,641.94 4,641.06 320.62 12 PVC Unaweep Road Existing

BV-100 4,540.00 4,549.55 1,147.16 12 Scenic Existing
BV-105 4,546.92 4,546.82 9.951 10 Ridges Existing

BV-292-013 4,678.94 4,678.13 158 8 Chipeta Existing
C1-221-018 4,846.93 4,846.06 249.9 12 PVC South Camp Existing
C1-221-019 4,847.43 4,846.93 124.148 12 PVC South Camp Existing
C1-261-028 4,603.26 4,600.82 408.196 18 VCP Orchard Mesa Existing
C1-261-030 4,604.33 4,603.26 178.662 18 VCP Orchard Mesa Existing
C1-261-058 4,607.44 4,606.78 110.175 15 Orchard Mesa Existing
C1-261-060 4,605.22 4,604.33 149.994 18 VCP Orchard Mesa Existing
C1-261-062 4,606.78 4,605.22 260.432 15 Orchard Mesa Existing
C1-281-035 4,642.19 4,641.94 101.155 10 PVC Unaweep Road Existing
C2-221-030 4,846.06 4,844.64 479.4 12 PVC South Camp Existing
C2-221-031 4,836.04 4,821.72 162.9 12 PVC South Camp Existing
C2-221-032 4,840.59 4,839.55 170.7 12 PVC South Camp Existing
C2-221-033 4,841.58 4,840.59 368.7 12 PVC South Camp Existing
C2-221-034 4,842.57 4,841.58 361.7 12 PVC South Camp Existing
C2-221-035 4,843.98 4,842.57 172.1 12 PVC South Camp Existing
C2-221-037 4,844.64 4,843.98 502.3 12 PVC South Camp Existing
C2-221-065 4,839.55 4,836.04 164.7 12 PVC South Camp Existing

C2-261-001A 4,596.31 4,562.75 1,005.71 14 DIP Orchard Mesa Existing
C2-261-024 4,557.05 4,556.99 49.5 27 VCP River Trunk Existing
C3-212-031 4,796.10 4,792.35 273.3 12 PVC South Camp Existing
C3-221-003 4,821.72 4,819.43 114.997 12 PVC South Camp Existing
C3-221-004 4,819.43 4,813.83 280.4 12 PVC South Camp Existing
C3-221-005 4,811.89 4,801.75 492.3 12 PVC South Camp Existing
C3-221-006 4,801.75 4,796.10 342 12 PVC South Camp Existing
C3-221-030 4,813.83 4,811.89 97.3 12 PVC South Camp Existing
C3-252-002 4,556.31 4,555.59 479.142 30 RCP South Side Existing
C3-261-001 4,554.75 4,553.86 725.733 21 CONCRETE River Trunk Existing
C3-261-002 4,557.21 4,556.31 471.205 27 polyvinyl chloride South Side Existing
C3-261-004 4,555.11 4,554.75 299.7 21 CONCRETE River Trunk Existing
C3-261-005 4,558.11 4,557.21 303.203 27 PVC South Side Existing
C3-261-007 4,555.56 4,555.11 363.588 21 RCP River Trunk Existing
C3-261-008 4,558.49 4,558.11 365.753 27 PVC South Side Existing
C3-261-009 4,558.78 4,558.49 280.834 27 PVC South Side Existing
C3-261-010 4,558.86 4,558.78 76.621 27 PVC South Side Existing
C3-261-011 4,555.94 4,555.56 310.78 21 RCP River Trunk Existing
C3-261-012 4,558.88 4,558.86 17.843 30 RCP South Side Existing

C3-261-012A 3 3 46.018 21 PVC Existing
C3-261-013 4,560.28 4,558.88 92.693 20 RCP South Side Existing
C3-261-015 4,556.22 4,555.94 227.894 21 RCP River Trunk Existing
C3-261-019 4,556.59 4,556.22 309.3 21 RCP River Trunk Existing
C3-261-021 4,556.74 4,556.59 123.197 21 RCP River Trunk Existing
C3-261-031 4,561.71 4,560.78 518.568 20 RCP South Side Existing
C3-261-035 4,557.14 4,557.05 74.4 27 VCP River Trunk Existing
C3-261-040 4,561.85 4,561.71 77.933 20 RCP South Side Existing
C3-261-043 4,557.18 4,557.14 31.718 27 VCP River Trunk Existing
C3-261-050 4,557.37 4,557.34 28 10 VCP River Trunk Existing

9/30/2009 22 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
C3-261-056 4,557.50 4,557.37 80.918 10 VCP River Trunk Existing
C3-261-062 4,562.74 4,561.85 490.491 20 RCP South Side Existing
C3-261-075 4,557.34 4,557.24 13 12 PVC River Trunk Existing
C3-261-076 4,557.24 4,557.18 44.4 10 VCP River Trunk Existing
C3-262-007 4,563.98 4,563.70 154.554 20 RCP South Side Existing
C3-262-009 4,563.60 4,562.74 478.88 20 RCP South Side Existing
C3-262-033 4,564.91 4,564.08 463.661 20 RCP South Side Existing
C3-262-041 4,565.58 4,564.91 154.9 20 RCP South Side Existing
C3-262-046 4,566.92 4,565.58 319.406 20 RCP South Side Existing
C3-262-051 4,567.21 4,566.92 61.434 20 RCP South Side Existing
C3-262-061 4,568.19 4,567.21 206.673 20 RCP South Side Existing
C3-262-070 4,570.48 4,570.07 158.03 20 RCP South Side Existing
C3-262-071 4,570.07 4,568.19 373.756 20 RCP South Side Existing
C3-262-074 4,571.47 4,570.48 500.889 20 RCP South Side Existing
C3-271-001 4,572.32 4,571.47 421.48 20 RCP South Side Existing
C3-271-003 4,572.91 4,572.32 295.102 20 RCP South Side Existing
C3-271-004 4,573.07 4,572.91 77.966 20 RCP South Side Existing
C3-271-007 4,573.87 4,573.07 401.374 20 RCP South Side Existing
C3-271-010 4,575.40 4,575.16 28 20 RCP South Side Existing
C3-271-012 4,576.65 4,575.60 111 20 RCP South Side Existing
C4-212-059 4,792.35 4,780.23 489.901 12 PVC South Camp Existing
C4-212-060 4,776.84 4,772.96 226 12 PVC South Camp Existing
C4-212-061 4,770.23 4,764.84 299.9 12 PVC South Camp Existing
C4-221-001 4,764.84 4,751.11 391.4 12 PVC South Camp Existing
C4-221-011 4,772.96 4,770.23 159.3 12 PVC South Camp Existing
C4-252-001 4,552.80 4,552.03 536.838 30 RCP South Side Existing
C4-252-002 4,552.35 4,551.70 533.459 21 RCP River Trunk Existing
C4-252-003 4,555.59 4,554.87 297.594 30 RCP South Side Existing
C4-252-004 4,552.79 4,552.35 360.57 21 RCP River Trunk Existing
C4-252-005 4,554.19 4,553.57 346.893 30 RCP South Side Existing
C4-252-006 4,553.57 4,552.80 311.862 30 RCP South Side Existing
C4-252-007 4,553.86 4,553.32 441.554 21 RCP River Trunk Existing

C4-252-007A 4,553.32 4,552.79 436.699 21 RCP River Trunk Existing
C4-252-008 4,554.87 4,554.19 377.462 30 RCP South Side Existing
D1-212-011 4,745.82 4,738.58 284 12 PVC South Camp Existing
D1-212-012 4,738.58 4,733.37 274.602 12 PVC South Camp Existing
D1-212-032 4,751.11 4,745.82 500.7 12 PVC South Camp Existing
D1-242-011 4,625.05 4,620.05 124.968 10 PVC Ridges Existing
D1-242-017 4,635.90 4,625.71 275 10 PVC Ridges Existing
D1-242-018 4,648.75 4,636.15 294.478 10 PVC Ridges Existing
D1-242-019 4,652.05 4,648.85 199.457 12 PVC Ridges Existing
D1-242-030 4,619.95 4,600.75 399.963 10 PVC Ridges Existing
D1-242-031 4,600.00 4,586.00 293.724 10 PVC Ridges Existing

D1-242-031A 4,598.00 4,586.00 295.397 8 PVC Ridges Existing
D1-251-001 4,582.38 4,581.56 267.2 21 South Avenue Existing
D1-251-005 4,586.00 4,556.00 1,267.13 10 PVC Ridges Existing

D1-251-005A 4,586.00 4,556.00 1,268.05 8 PVC Ridges Existing
D1-251-005B 4,556.00 4,551.00 343.186 10 PVC Ridges Existing
D1-252-001 4,549.53 4,548.08 371.427 30 RCP South Side Existing
D1-252-004 4,550.10 4,549.53 309.337 30 RCP South Side Existing
D1-252-005 4,548.94 4,548.69 201.72 24 VCP River Trunk Existing
D1-252-008 4,549.09 4,548.94 126.018 24 VCP River Trunk Existing

D1-252-008A 4,549.28 4,549.09 158.194 24 VCP River Trunk Existing
D1-252-009 4,550.62 4,550.10 292.478 30 RCP South Side Existing
D1-252-010 4,549.50 4,549.28 173.25 21 VCP River Trunk Existing
D1-252-011 4,549.87 4,549.50 310.091 21 VCP River Trunk Existing
D1-252-015 4,550.86 4,550.62 133.43 30 RCP South Side Existing
D1-252-018 4,551.45 4,550.86 398.159 30 RCP South Side Existing
D1-252-019 4,552.03 4,551.45 260.038 30 RCP South Side Existing
D1-252-023 4,550.29 4,549.87 343.449 21 VCP River Trunk Existing

9/30/2009 23 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D1-252-031 4,550.50 4,550.29 167.247 21 VCP River Trunk Existing
D1-252-036 4,550.70 4,550.50 164.131 21 VCP River Trunk Existing
D1-252-041 4,550.89 4,550.70 161.278 21 VCP River Trunk Existing
D1-252-042 4,551.70 4,550.89 662.626 21 VCP River Trunk Existing
D1-252-050 4,572.48 4,572.14 176.234 27 VCP South Avenue Existing
D1-252-053 4,564.58 4,564.29 272 24 RCP Colorado Avenue Existing
D1-252-056 4,564.84 4,564.67 83 24 RCP Colorado Avenue Existing
D1-252-057 4,565.78 4,564.84 223.762 24 RCP Colorado Avenue Existing
D1-252-059 4,565.89 4,565.78 27.158 24 RCP Colorado Avenue Existing
D1-261-001 4,566.50 4,566.09 77.506 24 PVC Colorado Avenue Existing
D1-261-003 4,573.60 4,572.48 723.306 27 VCP South Avenue Existing
D1-261-006 4,567.95 4,566.50 51.594 24 RCP Colorado Avenue Existing
D1-261-008 4,569.50 4,567.95 302.547 24 RCP Colorado Avenue Existing
D1-261-020 4,574.54 4,573.60 606.866 27 VCP South Avenue Existing
D1-261-021 4,570.00 4,569.50 99.515 24 RCP Colorado Avenue Existing
D1-261-023 4,577.36 4,577.02 233.241 27 VCP South Avenue Existing
D1-261-036 4,571.70 4,570.00 422.792 24 RCP Colorado Avenue Existing
D1-261-037 4,577.85 4,577.36 301.563 27 VCP South Avenue Existing
D1-261-052 4,572.10 4,571.70 440.734 24 RCP Colorado Avenue Existing
D1-261-059 4,578.49 4,577.85 481.274 27 VCP South Avenue Existing
D1-261-061 4,578.59 4,578.49 9.6 27 VCP South Avenue Existing
D1-261-075 4,573.00 4,572.10 445.227 24 RCP Colorado Avenue Existing
D1-261-084 4,579.30 4,578.59 471.5 27 VCP South Avenue Existing
D1-261-103 4,575.00 4,573.00 515.7 24 RCP Colorado Avenue Existing
D1-261-116 4,580.97 4,580.52 312.518 21 VCP South Avenue Existing

D1-261-116A 4,580.52 4,579.80 482.521 21 VCP South Avenue Existing
D1-261-117 4,575.50 4,575.00 54.284 24 RCP Colorado Avenue Existing
D1-261-128 4,575.80 4,575.50 267.746 24 RCP Colorado Avenue Existing
D1-262-025 4,576.00 4,575.80 380 24 RCP Colorado Avenue Existing
D1-262-030 4,581.56 4,580.97 380.677 21 VCP South Avenue Existing
D1-262-040 4,576.50 4,576.00 264.434 24 RCP Colorado Avenue Existing
D1-262-067 4,578.20 4,576.50 502.758 24 RCP Colorado Avenue Existing
D1-262-079 4,583.87 4,582.38 495.739 21 VCP South Avenue Existing
D1-262-088 4,579.00 4,578.20 461.496 24 RCP Colorado Avenue Existing
D1-262-100 4,580.00 4,579.00 489.507 24 RCP Colorado Avenue Existing
D1-271-018 4,581.55 4,580.67 455.198 24 RCP Colorado Avenue Existing
D1-271-051 4,585.43 4,585.36 8.462 21 PVC Colorado Avenue Existing
D1-271-054 4,585.36 4,581.71 457.7 24 RCP Colorado Avenue Existing
D1-271-055 4,580.63 4,580.00 537.1 24 RCP Colorado Avenue Existing
D1-271-092 4,581.71 4,581.55 19.4 24 RCP Colorado Avenue Existing
D2-212-001 4,731.19 4,729.46 91.02 12 PVC South Camp Existing
D2-212-002 4,729.46 4,729.13 21.7 12 PVC South Camp Existing
D2-212-003 4,722.94 4,714.33 363.5 12 PVC South Camp Existing
D2-212-011 4,733.37 4,731.40 104.468 12 PVC South Camp Existing
D2-212-012 4,731.40 4,731.19 11.086 12 PVC South Camp Existing
D2-212-013 4,726.69 4,722.94 249.903 12 PVC South Camp Existing
D2-212-014 4,714.33 4,706.40 496.1 12 PVC South Camp Existing
D2-212-025 4,729.13 4,726.69 163 8 PVC South Camp Existing
D2-241-006 4,648.54 4,645.54 239.276 8 PVC Scenic School Existing
D2-241-007 4,645.54 4,641.85 302.842 8 PVC Scenic School Existing
D2-241-012 4,623.78 4,652.25 2,398.70 10 PVC Scenic EXST ONLY
D2-251-004 4,544.90 4,544.75 72.455 48 RCP River Road Existing
D2-251-005 4,545.26 4,544.90 17.81 48 RCP River Road Existing
D2-251-008 4,550.50 4,545.06 380 12 Ridges Existing
D2-251-014 4,556.00 4,551.00 344.531 8 PVC Ridges Existing

D2-251-014A 4,551.00 4,550.50 3.246 12 Ridges Existing
D2-252-002 4,548.08 4,547.05 523.849 30 RCP South Side Existing
D2-252-004 4,547.05 4,545.56 310.878 30 RCP South Side Existing
D2-252-005 4,545.56 4,545.26 318.46 48 RCP River Road Existing
D2-252-006 4,546.44 4,545.56 128.248 24 VCP River Trunk Existing

9/30/2009 24 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D2-252-008 4,546.82 4,546.44 330.165 24 VCP River Trunk Existing
D2-252-010 4,548.43 4,546.82 327.541 24 VCP River Trunk Existing
D2-252-011 4,549.30 4,547.05 433.714 27 PVC Grand Avenue Existing
D2-252-012 4,548.67 4,548.43 179.711 24 VCP River Trunk Existing
D2-252-014 4,548.69 4,548.67 180.728 24 VCP River Trunk Existing
D2-252-015 4,550.85 4,550.25 11.283 27 PVC Grand Avenue Existing
D2-252-026 4,551.69 4,550.85 423.546 30 VCP Grand Avenue Existing
D2-252-033 4,551.00 4,547.10 912.627 24 PVC Colorado Avenue Existing
D2-252-039 4,552.50 4,551.00 395.765 24 PVC Colorado Avenue Existing
D2-252-049 4,556.50 4,552.50 402.686 24 PVC Colorado Avenue Existing
D2-252-050 4,569.00 4,563.00 1,108.44 24 VCP South Avenue Existing
D2-252-052 4,569.41 4,569.00 206.443 27 VCP South Avenue Existing
D2-252-056 4,571.64 4,569.41 22.862 27 VCP South Avenue Existing
D2-252-057 4,559.50 4,556.50 278.866 24 PVC Colorado Avenue Existing
D2-252-062 4,559.77 4,559.50 68.9 24 PVC Colorado Avenue Existing
D2-252-067 4,572.14 4,571.64 400.1 27 VCP South Avenue Existing
D2-252-069 4,562.72 4,559.87 278.964 24 RCP Colorado Avenue Existing
D2-252-071 4,572.57 4,562.82 298.414 27 VCP Grand Avenue Existing
D2-252-085 4,564.19 4,562.81 299.202 24 RCP Colorado Avenue Existing
D2-252-105 4,553.17 4,551.69 749.5 24 VCP Grand Avenue Existing
D2-271-017 4,590.64 4,588.08 351.518 15 PVC 15th Street Existing
D2-271-019 4,588.08 4,586.34 238.423 15 PVC 15th Street Existing
D2-271-022 4,586.34 4,585.45 122.114 15 PVC 15th Street Existing
D2-271-023 4,585.45 4,583.64 247.8 15 PVC 15th Street Existing
D2-271-039 4,591.68 4,589.83 154.586 18 PVC Colorado Avenue Existing
D2-271-042 4,589.83 4,588.61 153.504 21 RCP Colorado Avenue Existing
D2-271-043 4,588.61 4,586.86 218.809 21 RCP Colorado Avenue Existing
D2-271-045 4,586.86 4,585.43 179.022 21 PVC Colorado Avenue Existing
D2-271-048 4,594.65 4,594.60 30.635 15 VCP Rood Avenue Existing
D2-271-052 4,595.09 4,594.65 298.414 15 VCP Rood Avenue Existing
D2-271-063 4,595.66 4,595.09 375.396 15 VCP Rood Avenue Existing
D2-271-067 4,596.06 4,595.66 330.821 15 VCP Rood Avenue Existing
D2-271-075 4,596.17 4,596.06 88.527 15 VCP Rood Avenue Existing
D2-271-109 4,583.64 4,582.30 183.2 15 PVC 15th Street Existing
D2-272-011 4,597.00 4,596.17 678.337 15 VCP Rood Avenue Existing
D2-272-023 4,598.93 4,598.42 331.313 15 VCP Rood Avenue Existing
D2-272-025 4,598.42 4,597.89 368.902 15 VCP Rood Avenue Existing
D2-272-029 4,597.89 4,597.00 602.667 15 VCP Rood Avenue Existing
D2-272-052 4,600.00 4,598.93 778.278 15 VCP Rood Avenue Existing
D2-272-070 4,600.60 4,600.00 403.899 15 VCP Rood Avenue Existing
D2-272-072 4,601.12 4,600.60 346.401 15 VCP Rood Avenue Existing
D2-272-074 4,601.53 4,601.12 322.916 15 VCP Rood Avenue Existing
D2-272-075 4,601.57 4,601.53 26.502 15 VCP Rood Avenue Existing
D2-281-002 4,601.72 4,601.57 100.171 15 VCP Rood Avenue Existing
D3-212-001 4,702.89 4,702.53 126.57 8 PVC Goat Wash Existing
D3-212-002 4,702.47 4,698.00 354.55 8 PVC Goat Wash Existing
D3-212-003 4,697.82 4,691.93 351.26 8 PVC Goat Wash Existing
D3-212-004 4,691.93 4,689.60 184.762 8 PVC Goat Wash Existing
D3-212-012 4,689.60 4,687.50 166.263 8 PVC Goat Wash Existing
D3-212-013 4,687.50 4,684.81 212.938 8 PVC Goat Wash Existing
D3-212-017 4,689.93 4,684.20 66.8 12 PVC South Camp Existing
D3-212-018 4,690.94 4,689.93 120.6 12 PVC South Camp Existing
D3-212-022 4,706.40 4,690.94 499.2 12 PVC South Camp Existing
D3-212-023 4,703.43 4,702.89 186.9 8 PVC Goat Wash Existing
D3-221-016 4,684.72 4,680.30 311.272 12 PVC Goat Wash Existing
D3-221-021 4,663.43 4,658.80 353.85 12 PVC Goat Wash Existing
D3-221-022 4,672.04 4,669.22 271.125 12 PVC Goat Wash Existing
D3-221-023 4,677.90 4,672.08 271.37 12 PVC Goat Wash Existing
D3-221-024 4,680.25 4,678.00 266.008 12 PVC Goat Wash Existing
D3-232-001 4,621.48 4,620.08 114.767 8 PVC Scenic School Existing

9/30/2009 25 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D3-232-001A 4,620.28 4,620.08 16.5 8 PVC Scenic School Existing
D3-232-009 4,622.35 4,621.48 71.045 8 PVC Scenic School Existing
D3-232-017 4,608.64 4,593.30 184.5 8 PVC Scenic School Existing
D3-232-018 4,620.08 4,610.69 88.61 8 PVC Scenic School Existing
D3-241-001 4,641.85 4,640.95 73.702 8 PVC Scenic School Existing
D3-241-002 4,640.95 4,638.42 207.066 8 PVC Scenic School Existing
D3-241-003 4,638.42 4,636.83 130.642 8 PVC Scenic School Existing
D3-241-004 4,636.83 4,634.94 154.75 8 PVC Scenic School Existing
D3-241-005 4,633.39 4,629.78 296.578 8 PVC Scenic School Existing

D3-241-005A 4,629.78 4,629.64 11.185 8 PVC Scenic School Existing
D3-241-006 4,629.64 4,625.45 343.711 8 PVC Scenic School Existing
D3-241-007 4,625.45 4,622.35 254.233 8 PVC Scenic School Existing
D3-241-009 4,634.94 4,633.39 126.674 8 PVC Scenic School Existing
D3-251-001 4,542.85 4,542.41 454.116 54 RCP River Road Existing
D3-251-002 4,543.23 4,542.85 414.428 54 RCP River Road Existing
D3-251-004 4,544.59 4,543.96 394 48 RCP River Road Existing
D3-251-008 4,543.80 4,543.63 234.094 48 RCP River Road Existing
D3-251-011 4,544.75 4,544.65 13.054 48 RCP River Road Existing
D3-251-012 4,543.63 4,543.62 24.764 48 RCP River Road Existing
D3-251-013 4,543.62 4,543.23 340.89 54 RCP River Road Existing
D3-251-014 4,545.76 4,545.63 145.304 24 PVC Colorado Avenue Existing
D3-251-015 4,544.65 4,544.59 38.1 48 RCP River Road Existing
D3-251-016 4,543.96 4,543.80 48.1 48 RCP River Road Existing
D3-252-008 4,546.00 4,545.76 218.35 24 PVC Colorado Avenue Existing
D3-252-012 4,547.10 4,546.00 303.63 24 PVC Colorado Avenue Existing
D3-252-045 4,562.82 4,560.20 113.75 24 PVC Grand Avenue Existing

D3-252-045A 4,560.14 4,553.17 411.8 24 PVC Grand Avenue Existing
D3-252-057 4,577.57 4,572.57 153.11 27 VCP Grand Avenue Existing
D3-261-010 4,584.00 4,577.57 196.964 27 VCP Grand Avenue Existing
D3-261-014 4,585.03 4,585.00 7.905 27 VCP Grand Avenue Existing
D3-261-025 4,586.31 4,585.03 345.646 27 VCP Grand Avenue Existing
D3-261-045 4,588.09 4,586.31 479.864 27 VCP Grand Avenue Existing
D3-261-075 4,590.00 4,588.09 504.234 27 VCP Grand Avenue Existing
D3-261-086 4,593.11 4,592.00 286.508 24 VCP Grand Avenue Existing
D3-261-117 4,595.78 4,593.11 681.486 24 VCP Grand Avenue Existing
D3-261-130 4,596.52 4,595.78 297.66 24 VCP Grand Avenue Existing
D3-262-017 4,597.50 4,596.52 391.37 24 VCP Grand Avenue Existing
D3-262-018 4,598.50 4,597.50 273.749 24 VCP Grand Avenue Existing
D3-262-042 4,599.50 4,598.50 468.023 24 VCP Grand Avenue Existing
D3-262-065 4,600.39 4,599.54 472 18 VCP Grand Avenue Existing
D3-262-083 4,601.61 4,600.39 482.816 18 VCP Grand Avenue Existing
D3-262-122 4,599.54 4,599.50 22.8 18 DIP Grand Avenue Existing
D3-271-013 4,603.00 4,601.61 542.184 18 VCP Grand Avenue Existing
D3-271-019 4,595.79 4,593.35 334.757 15 PVC 15th Street Existing
D3-271-024 4,593.35 4,590.64 371.362 15 PVC 15th Street Existing
D3-271-029 4,604.18 4,603.00 464.186 18 VCP Grand Avenue Existing
D3-271-038 4,599.05 4,595.79 445.686 15 PVC 15th Street Existing
D3-271-055 4,601.95 4,599.05 397.208 15 PVC 15th Street Existing
D3-271-059 4,602.09 4,601.95 19.942 15 PVC 15th Street Existing
D3-271-068 4,610.32 4,609.63 95.022 15 PVC 15th Street Existing
D3-271-069 4,609.63 4,607.45 298.119 15 PVC 15th Street Existing
D3-271-070 4,607.45 4,604.42 415.97 15 PVC 15th Street Existing
D3-271-072 4,604.42 4,602.09 318.094 15 PVC 15th Street Existing
D3-271-075 4,610.76 4,610.32 59.991 15 PVC 15th Street Existing
D3-271-111 4,605.40 4,604.18 441.6 18 VCP Grand Avenue Existing
D3-281-006 4,601.78 4,601.72 37.589 15 VCP Rood Avenue Existing
D4-221-004 4,658.76 4,654.62 251.838 12 PVC Goat Wash Existing
D4-221-005 4,654.52 4,650.54 350.65 12 PVC Goat Wash Existing
D4-221-008 4,650.44 4,645.81 300.612 12 PVC Goat Wash Existing
D4-221-009 4,640.75 4,637.90 198.99 15 PVC Goat Wash Existing

9/30/2009 26 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D4-221-010 4,637.77 4,631.55 298.775 15 PVC Goat Wash Existing
D4-221-011 4,631.45 4,630.16 300.24 15 PVC Goat Wash Existing
D4-232-001 4,593.08 4,572.75 126.5 8 PVC Scenic School Existing
D4-232-002 4,572.53 4,554.95 141.3 8 PVC Scenic School Existing
D4-232-003 4,554.74 4,551.59 111.5 8 PVC Scenic School Existing
D4-232-004 4,551.41 4,549.55 131.2 8 PVC Scenic School Existing
D4-232-005 4,547.40 4,543.02 294.03 8 PVC Scenic School Existing
D4-232-006 4,542.82 4,533.87 422.7 8 PVC Scenic School Existing
D4-232-007 4,533.69 4,533.27 71.2 8 PVC Scenic School Existing
D4-232-008 4,526.81 4,524.29 205.6 8 PVC Scenic School Existing
D4-251-001 4,541.56 4,541.03 564.16 54 RCP River Road Existing
D4-251-005 4,541.81 4,541.60 480.618 54 RCP River Road Existing
D4-251-008 4,542.29 4,541.81 571.671 54 RCP River Road Existing
D4-251-018 4,542.41 4,542.29 125.788 54 RCP River Road Existing
D4-251-019 4,541.60 4,541.56 91.184 54 RCP River Road Existing
D4-271-014 4,620.92 4,619.45 201.031 15 PVC 15th Street Existing
D4-271-015 4,619.45 4,616.97 339.939 15 PVC 15th Street Existing
D4-271-018 4,616.97 4,614.52 335.413 15 PVC 15th Street Existing
D4-271-021 4,614.52 4,610.76 515.485 15 PVC 15th Street Existing
E1-221-001 4,630.05 4,629.03 200.12 15 PVC Goat Wash Existing

E1-221-001A 4,628.98 4,626.63 403.702 15 PVC Goat Wash Existing
E1-222-004 4,626.53 4,616.86 202.35 14 DIP Goat Wash Existing
E1-222-005 4,616.76 4,611.53 275.05 15 PVC Goat Wash Existing
E1-222-006 4,611.53 4,609.83 157.276 15 PVC Goat Wash Existing
E1-222-007 4,609.72 4,606.39 307.041 15 PVC Goat Wash Existing
E1-222-011 4,606.39 4,599.71 311.698 18 PVC Goat Wash Existing
E1-222-012 4,599.62 4,597.21 392.36 18 PVC Goat Wash Existing
E1-231-012 4,627.63 4,623.16 231.896 8 PVC Connected Lakes Existing
E1-232-001 4,524.29 4,527.07 982.8 6 PVC Connected Lakes Existing
E1-232-025 4,527.07 4,532.08 1,164.80 6 PVC Connected Lakes Existing
E1-242-001 4,538.07 4,537.93 164.394 54 RCP River Road Existing
E1-242-002 4,539.59 4,539.31 123.689 24 Horizon Drive Existing
E1-251-001 4,540.69 4,538.07 625.102 54 RCP River Road Existing
E1-251-002 4,541.03 4,540.69 421.218 54 RCP River Road Existing
E1-251-003 4,540.76 4,539.90 516.239 24 Horizon Drive Existing
E1-251-004 4,541.65 4,540.89 508.531 24 Horizon Drive Existing
E1-251-007 4,543.10 4,542.09 361.751 24 CONCRETE Horizon Drive Existing
E1-251-018 4,544.60 4,543.17 379.857 24 CONCRETE Horizon Drive Existing
E1-251-019 4,545.14 4,544.64 131.2 24 CONCRETE Horizon Drive Existing
E1-251-020 4,545.20 4,545.14 21.386 24 CONCRETE Horizon Drive Existing
E1-251-021 4,545.79 4,545.20 200.146 24 CONCRETE Horizon Drive Existing
E1-251-023 4,546.77 4,545.79 326.95 24 CONCRETE Horizon Drive Existing
E1-251-025 4,539.90 4,539.74 99.122 24 Horizon Drive Existing
E1-271-068 4,628.02 4,625.04 408.4 15 PVC 15th Street Existing
E1-271-072 4,625.04 4,621.79 444.9 15 PVC 15th Street Existing
E1-271-076 4,621.79 4,620.92 119.097 15 PVC 15th Street Existing
E2-202-016 4,711.65 4,705.93 307.8 8 PVC Existing
E2-222-015 4,567.50 4,559.61 337.25 18 PVC Goat Wash Existing
E2-222-016 4,570.44 4,567.89 9.98 12 Goat Wash Existing
E2-222-017 4,579.68 4,572.72 83.02 18 PVC Goat Wash Existing
E2-222-028 4,593.04 4,591.61 73.964 8 PVC Connected Lakes Existing

E2-222-028A 4,596.12 4,593.14 154.521 8 PVC Connected Lakes Existing
E2-222-029 4,591.51 4,587.75 194.799 8 PVC Connected Lakes Existing
E2-222-030 4,587.65 4,586.97 35.03 8 PVC Connected Lakes Existing
E2-222-031 4,586.87 4,581.37 285.36 8 PVC Connected Lakes Existing
E2-222-036 4,559.30 4,555.83 176.628 18 PVC Goat Wash Existing
E2-222-037 4,555.76 4,548.93 333.084 18 PVC Goat Wash Existing
E2-222-040 4,571.36 4,567.89 163.213 8 PVC Connected Lakes Existing
E2-222-044 4,590.76 4,588.22 496.38 18 PVC Goat Wash Existing
E2-222-048 4,581.27 4,578.95 120.146 8 PVC Connected Lakes Existing

9/30/2009 27 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E2-222-050 4,578.85 4,571.46 129.166 8 PVC Connected Lakes Existing
E2-222-067 4,595.73 4,590.82 434.11 18 PVC Goat Wash Existing
E2-222-075 4,597.10 4,596.10 86.953 18 PVC Goat Wash Existing
E2-231-002 4,603.37 4,596.22 370.312 12 Connected Lakes Existing
E2-231-005 4,610.62 4,603.47 373.362 12 Connected Lakes Existing
E2-231-006 4,615.27 4,610.72 235.57 12 Connected Lakes Existing
E2-231-013 4,618.13 4,615.37 143.27 8 PVC Connected Lakes Existing
E2-231-021 4,623.06 4,618.23 249.903 8 PVC Connected Lakes Existing
E2-231-028 4,641.17 4,639.85 122.9 8 PVC Connected Lakes Existing
E2-231-029 4,639.69 4,638.76 95.054 8 PVC Connected Lakes Existing
E2-231-030 4,638.52 4,637.71 107.945 8 PVC Connected Lakes Existing
E2-231-031 4,637.60 4,632.91 315.864 8 PVC Connected Lakes Existing
E2-231-035 4,632.81 4,630.49 120.573 8 PVC Connected Lakes Existing
E2-231-037 4,630.39 4,627.73 137.563 8 PVC Connected Lakes Existing
E2-232-013 4,532.08 4,533.39 305.8 6 PVC Connected Lakes Existing
E2-232-014 4,533.39 4,643.59 1,085.30 6 PVC Connected Lakes Existing
E2-242-004 4,536.23 4,535.65 633.926 54 RCP River Road Existing
E2-242-011 4,536.71 4,536.23 604.045 54 RCP River Road Existing
E2-242-017 4,537.01 4,536.71 596.271 54 RCP River Road Existing
E2-242-024 4,537.65 4,537.01 552.418 54 RCP River Road Existing
E2-242-034 4,537.93 4,537.65 346.991 54 RCP River Road Existing
E2-251-027 4,542.09 4,541.72 192.634 24 Horizon Drive Existing
E2-251-058 4,547.27 4,547.03 36.867 24 CONCRETE Horizon Drive Existing
E2-252-192 4,557.18 4,548.58 654 18 PVC Horizon Drive Existing
E2-252-193 4,565.18 4,557.37 475.1 18 PVC Horizon Drive Existing
E2-252-194 4,567.93 4,565.18 167.9 18 PVC Horizon Drive Existing
E2-252-196 4,557.37 4,557.18 11.8 18 PVC Horizon Drive Existing
E2-271-073 4,640.61 4,637.43 435.912 15 PVC 15th Street Existing
E2-271-077 4,637.43 4,634.50 401.8 15 PVC 15th Street Existing
E2-271-081 4,634.50 4,631.30 437.4 15 PVC 15th Street Existing
E2-271-086 4,631.30 4,628.02 450.2 15 PVC 15th Street Existing
E3-202-008 4,702.45 4,700.84 163.377 10 PVC Existing

E3-202-008A 4,700.74 4,699.77 98.498 10 PVC Existing
E3-202-009 4,705.83 4,705.23 61.23 10 PVC Existing
E3-202-011 4,699.64 4,696.85 263.614 10 PVC Existing
E3-202-012 4,696.79 4,687.93 301.465 10 PVC Existing
E3-222-051 4,546.11 4,544.70 465.366 18 PVC Goat Wash Existing

E3-222-051A 4,547.31 4,546.11 274.16 18 PVC Goat Wash Existing
E3-222-065 4,548.83 4,547.41 187.682 18 PVC Goat Wash Existing
E3-231-006 4,544.56 4,542.00 900.02 21 Goat Wash Existing
E3-241-015 4,533.01 4,531.11 896.457 54 RCP River Road Existing
E3-241-022 4,534.22 4,533.01 657.05 54 RCP River Road Existing
E3-241-028 4,534.67 4,534.22 444.899 54 RCP River Road Existing
E3-241-034 4,537.66 4,536.64 203.95 18 DI 24 1/2 Road Existing
E3-241-036 4,539.03 4,537.66 247.017 18 PVC 24 1/2 Road Existing
E3-241-048 4,541.05 4,540.95 36.539 18 PVC 24 1/2 Road Existing
E3-241-049 4,540.95 4,539.03 252.56 18 24 1/2 Road Existing
E3-242-002 4,535.29 4,534.67 508.006 54 RCP River Road Existing
E3-242-012 4,535.65 4,535.29 210.281 54 RCP River Road Existing
E3-252-001 4,576.93 4,575.97 435.978 18 CIP Horizon Drive Existing
E3-252-003 4,575.97 4,575.03 422.07 18 CIP Horizon Drive Existing
E3-252-004 4,575.03 4,574.81 13.5 18 PVC Horizon Drive Existing
E3-252-084 4,574.81 4,567.93 418.9 18 PVC Horizon Drive Existing
E3-252-085 4,577.07 4,576.93 62.9 18 PVC Horizon Drive Existing
E3-271-068 4,645.72 4,643.65 282.3 15 PVC 15th Street Existing
E3-271-072 4,643.65 4,641.84 247.2 15 PVC 15th Street Existing
E3-271-074 4,641.84 4,640.61 168.9 15 PVC 15th Street Existing
E3-271-121 4,649.80 4,647.68 289.8 15 PVC 15th Street Existing
E3-271-122 4,649.90 4,649.80 21 15 PVC 15th Street Existing
E3-271-123 4,647.68 4,645.72 268.5 15 PVC 15th Street Existing

9/30/2009 28 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E4-202-001 4,687.84 4,682.01 194.078 12 PVC Existing
E4-202-002 4,681.87 4,674.32 398.454 12 PVC Existing
E4-202-003 4,674.21 4,671.73 131.626 12 PVC Existing
E4-202-007 4,667.94 4,664.29 186.042 12 PVC Existing
E4-202-009 4,671.73 4,668.17 189.387 12 PVC Existing
E4-202-013 4,664.14 4,658.33 295.528 12 PVC Existing
E4-202-014 4,656.10 4,646.58 340.628 12 PVC Existing
E4-231-005 4,542.00 4,539.69 145.009 21 DIP Goat Wash Existing
E4-231-006 4,539.27 4,532.41 428.663 21 DIP Goat Wash Existing
E4-231-007 4,531.58 4,530.60 501.23 20 DIP Goat Wash Existing
E4-231-008 4,532.18 4,531.58 197.882 20 DIP Goat Wash Existing
E4-232-016 4,529.10 4,528.53 572.95 54 RCP River Road Existing
E4-241-005 4,529.85 4,529.10 673.974 54 RCP River Road Existing
E4-241-016 4,531.11 4,529.85 543.693 54 RCP River Road Existing
E4-241-075 4,547.08 4,544.15 241.703 18 PVC 24 1/2 Road Existing
E4-241-077 4,544.15 4,543.11 355.847 18 PVC 24 1/2 Road Existing
E4-241-078 4,543.11 4,541.95 306.418 18 PVC 24 1/2 Road Existing
E4-241-079 4,541.95 4,541.82 54.874 18 PVC 24 1/2 Road Existing
E4-241-080 4,541.82 4,541.05 326.852 18 PVC 24 1/2 Road Existing
E4-241-081 4,547.62 4,547.08 97.941 18 24 1/2 Road Existing
E4-242-014 4,549.43 4,547.75 383.727 18 PVC Paradise Hills Existing
E4-242-029 4,550.42 4,549.43 380.382 18 PVC Paradise Hills Existing
E4-242-034 4,550.83 4,550.42 114.866 18 PVC Paradise Hills Existing
E4-242-036 4,550.91 4,550.83 20.664 18 PVC Paradise Hills Existing
E4-242-045 4,551.79 4,550.91 246.164 18 PVC Paradise Hills Existing
E4-242-057 4,552.92 4,551.79 378.446 18 PVC Paradise Hills Existing
E4-242-062 4,554.02 4,552.92 380.218 18 PVC Paradise Hills Existing
E4-242-069 4,554.85 4,554.02 378.84 18 PVC Paradise Hills Existing
E4-242-078 4,555.69 4,554.85 339.382 18 PVC Paradise Hills Existing
E4-251-001 4,555.79 4,555.69 38.606 18 PVC Paradise Hills Existing
E4-252-009 4,577.14 4,577.07 32.4 18 PVC Horizon Drive Existing
E4-252-010 4,577.18 4,577.14 21.09 18 PVC Horizon Drive Existing
E4-252-011 4,577.52 4,577.18 153.865 18 PVC Horizon Drive Existing
E4-252-013 4,581.79 4,581.35 74.39 18 RCP Horizon Drive Existing
E4-252-014 4,581.34 4,581.22 21.484 18 PVC Horizon Drive Existing
E4-252-019 4,581.14 4,580.06 386.843 18 PVC Horizon Drive Existing
E4-252-021 4,579.99 4,578.73 440.93 18 PVC Horizon Drive Existing
E4-252-023 4,578.66 4,577.52 502.758 18 PVC Horizon Drive Existing
E4-252-033 4,583.11 4,581.79 328.689 18 RCP Horizon Drive Existing
E4-252-035 4,587.99 4,583.11 328.853 18 RCP Horizon Drive Existing
E4-252-037 4,590.20 4,587.99 339.546 18 RCP Horizon Drive Existing
E4-271-058 4,665.16 4,664.59 291.395 15 PVC 15th Street Existing
E4-271-060 4,664.59 4,662.15 295.725 15 PVC 15th Street Existing
E4-271-062 4,662.15 4,659.19 261.908 15 PVC 15th Street Existing
E4-271-063 4,659.19 4,656.13 209.297 15 PVC 15th Street Existing
E4-271-064 4,651.17 4,649.90 227.6 15 PVC 15th Street Existing
F1-202-005 4,624.27 4,622.35 106.797 15 PVC Existing
F1-202-006 4,626.01 4,624.39 79.966 14 DIP Existing
F1-202-007 4,622.23 4,616.37 206.542 15 PVC Existing
F1-202-008 4,628.00 4,626.13 224.057 15 PVC Existing
F1-202-009 4,636.50 4,628.11 399.701 12 PVC Existing
F1-202-010 4,646.50 4,636.58 400.455 12 PVC Existing
F1-231-001 4,528.61 4,527.96 499.675 21 PVC Goat Wash Existing

F1-231-001A 4,529.72 4,528.61 499.05 20 DIP Goat Wash Existing
F1-231-002 4,530.60 4,529.72 500.42 20 DIP Goat Wash Existing
F1-232-001 4,526.89 4,526.32 528.047 54 RCP River Road Existing
F1-232-002 4,527.37 4,526.89 536.214 54 RCP River Road Existing
F1-232-008 4,530.29 4,530.09 24.2 15 PVC 24 Road Existing
F1-232-012 4,527.92 4,527.77 152.5 54 RCP River Road Existing
F1-232-013 4,531.41 4,530.37 346.368 15 PVC 24 Road Existing

9/30/2009 29 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F1-232-014 4,533.42 4,533.25 29.454 15 PVC 24 Road Existing
F1-232-017 4,533.11 4,531.82 401.242 15 PVC 24 Road Existing
F1-232-019 4,531.76 4,531.43 108.699 15 PVC 24 Road Existing
F1-232-033 4,528.53 4,527.92 581.216 54 RCP River Road Existing
F1-232-066 4,527.77 4,527.37 421.9 54 RCP River Road Existing
F1-241-050 4,552.55 4,549.66 223.434 15 PVC 24 1/2 Road Existing
F1-241-109 4,553.53 4,552.55 465 15 PVC 24 1/2 Road Existing
F1-241-110 4,554.75 4,553.71 470.8 15 PVC 24 1/2 Road Existing
F1-242-001 4,549.66 4,547.62 158.293 15 PVC 24 1/2 Road Existing
F1-251-003 4,555.90 4,555.79 45.953 18 PVC Paradise Hills Existing
F1-251-015 4,557.63 4,555.90 358.012 15 PVC Paradise Hills Existing
F1-251-023 4,559.69 4,557.63 391.271 15 PVC Paradise Hills Existing
F1-251-031 4,561.00 4,559.69 158.358 15 PVC Paradise Hills Existing
F1-251-033 4,561.58 4,561.00 121.7 15 VCP Paradise Hills Existing
F1-251-034 4,562.43 4,561.89 139.3 15 VCP Paradise Hills Existing
F1-251-039 4,564.24 4,562.43 344.859 15 VCP Paradise Hills Existing
F1-251-040 4,565.92 4,564.24 346.106 15 VCP Paradise Hills Existing
F1-251-041 4,566.47 4,565.92 108.666 15 VCP Paradise Hills Existing
F1-251-044 4,567.63 4,566.47 228.911 15 VCP Paradise Hills Existing
F1-251-047 4,569.24 4,567.63 339.218 15 VCP Paradise Hills Existing
F1-251-048 4,571.12 4,570.21 156.948 15 VCP Paradise Hills Existing
F1-251-049 4,572.58 4,571.60 219.6 15 VCP Paradise Hills Existing
F1-251-050 4,574.53 4,572.58 329.017 15 PVC Paradise Hills Existing
F1-251-068 4,570.21 4,569.24 168.1 15 VCP Paradise Hills Existing
F1-251-106 4,561.89 4,561.58 79.3 15 VCP Paradise Hills Existing
F1-251-108 4,571.60 4,571.12 107.6 12 Paradise Hills Existing
F1-252-017 4,592.37 4,590.20 209.067 18 RCP Horizon Drive Existing
F1-252-033 4,593.99 4,592.37 156.1 18 RCP Horizon Drive Existing
F1-252-039 4,598.44 4,593.99 545.1 18 RCP Horizon Drive Existing
F1-261-003 4,601.05 4,600.19 48.5 15 RCP Horizon Drive Existing
F1-261-004 4,600.19 4,598.44 112.8 18 RCP Horizon Drive Existing
F1-261-009 4,602.40 4,601.34 152.586 15 RCP Horizon Drive Existing
F1-261-026 4,603.63 4,602.40 176.4 15 RCP Horizon Drive Existing
F1-261-040 4,605.33 4,603.63 245 15 RCP Horizon Drive Existing
F1-261-048 4,607.00 4,605.33 241.9 15 RCP Horizon Drive Existing
F1-261-058 4,610.87 4,607.30 309.206 15 RCP Horizon Drive Existing
F1-261-064 4,613.31 4,610.91 239.998 15 RCP Horizon Drive Existing
F1-261-070 4,615.23 4,613.31 191.814 15 RCP Horizon Drive Existing
F1-261-075 4,615.99 4,615.23 100.106 15 RCP Horizon Drive Existing
F1-261-078 4,618.31 4,615.99 304.515 15 RCP Horizon Drive Existing
F1-261-081 4,620.40 4,619.21 215.201 15 RCP Horizon Drive Existing
F1-261-089 4,621.95 4,620.40 281.654 15 RCP Horizon Drive Existing
F1-261-095 4,624.44 4,623.16 229.141 15 RCP Horizon Drive Existing
F1-261-097 4,624.85 4,624.44 73.767 15 RCP Horizon Drive Existing
F1-261-106 4,625.38 4,624.85 96.038 15 RCP Horizon Drive Existing
F1-271-101 4,666.06 4,665.41 331.4 15 VCP 15th Street Existing
F1-271-103 4,665.41 4,665.16 83.7 15 PVC 15th Street Existing
F2-202-001 4,616.31 4,613.21 209.986 15 PVC Existing
F2-202-002 4,604.15 4,599.43 331.51 15 PVC Existing
F2-202-003 4,610.41 4,607.10 214.118 15 PVC Existing
F2-202-004 4,597.01 4,593.69 252.855 15 PVC Existing
F2-202-005 4,606.99 4,604.26 165.148 15 PVC Existing
F2-202-006 4,593.41 4,585.36 264.204 15 PVC Existing
F2-202-007 4,599.29 4,597.14 129.593 15 PVC Existing
F2-202-023 4,613.03 4,610.44 218.907 15 PVC Existing
F2-202-024 4,585.27 4,578.45 354.306 15 PVC Existing
F2-231-004 4,524.32 4,523.89 701.526 54 RCP River Road Existing
F2-231-010 4,525.21 4,524.32 831.316 54 RCP River Road Existing
F2-231-016 4,525.73 4,525.21 492.361 54 RCP River Road Existing
F2-231-023 4,526.32 4,525.73 610.769 54 RCP River Road Existing

9/30/2009 30 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F2-231-024 4,527.82 4,527.40 464.874 21 PVC Goat Wash Existing
F2-232-002 4,537.77 4,536.80 323.736 15 PVC 24 Road Existing
F2-232-003 4,536.76 4,535.92 287.951 15 PVC 24 Road Existing
F2-232-004 4,535.89 4,535.82 24.042 15 PVC 24 Road Existing
F2-232-005 4,535.76 4,534.87 326.196 15 PVC 24 Road Existing
F2-232-006 4,534.71 4,533.58 344.695 15 PVC 24 Road Existing
F2-232-007 4,538.55 4,538.01 257.185 15 PVC 24 Road Existing
F2-242-055 4,555.85 4,554.92 455 15 PVC 24 1/2 Road Existing
F2-242-056 4,557.08 4,556.03 434.7 15 PVC 24 1/2 Road Existing
F2-251-012 4,583.65 4,583.39 37.851 15 PVC Paradise Hills Existing
F2-251-016 4,581.40 4,579.28 324.064 15 PVC Paradise Hills Existing
F2-251-017 4,579.28 4,577.52 248.854 15 PVC Paradise Hills Existing
F2-251-018 4,576.98 4,574.53 320.095 15 PVC Paradise Hills Existing
F2-251-028 4,583.39 4,581.40 285.885 15 PVC Paradise Hills Existing
F2-252-027 4,577.52 4,576.98 76.522 15 PVC Paradise Hills Existing
F2-261-053 4,635.22 4,630.88 317.242 15 RCP Horizon Drive Existing
F2-262-011 4,640.09 4,635.32 502.594 15 RCP Horizon Drive Existing
F2-262-017 4,644.05 4,640.09 263.515 15 RCP Horizon Drive Existing
F2-262-020 4,646.00 4,644.05 130.282 15 RCP Horizon Drive Existing
F2-262-029 4,650.32 4,646.00 408.262 15 RCP Horizon Drive Existing
F2-262-032 4,651.58 4,650.32 299.694 15 RCP Horizon Drive Existing
F2-262-038 4,655.55 4,653.48 291.494 15 RCP Horizon Drive Existing
F3-202-006 4,578.39 4,577.44 64.452 15 PVC Existing
F3-202-007 4,577.44 4,573.23 286.902 15 PVC Existing
F3-211-010 4,573.13 4,568.35 259.579 15 PVC Existing
F3-211-011 4,567.19 4,563.42 253.38 15 PVC Existing
F3-211-012 4,563.08 4,561.63 90.79 15 PVC Existing
F3-211-013 4,561.45 4,557.41 280.014 15 PVC Existing
F3-222-007 4,522.40 4,521.71 701.166 54 RCP River Road Existing
F3-222-008 4,523.05 4,522.40 694.179 54 RCP River Road Existing

F3-222-008A 4,523.59 4,523.05 478.3 54 RCP River Road Existing
F3-222-019 4,521.71 4,521.18 595.681 54 RCP River Road Existing
F3-231-015 4,523.89 4,523.59 478.3 54 RCP River Road Existing
F3-232-001 4,538.86 4,538.60 76.227 15 PVC 24 Road Existing
F3-232-002 4,539.70 4,538.93 323.998 15 PVC 24 Road Existing
F3-232-003 4,540.54 4,539.72 319.242 15 PVC 24 Road Existing
F3-232-004 4,548.18 4,546.81 339 16 HDPE 24 Road Existing
F3-232-005 4,546.75 4,545.78 342.7 16 HDPE 24 Road Existing
F3-232-006 4,545.74 4,544.53 294.9 16 HDPE 24 Road Existing
F3-232-007 4,544.53 4,540.56 330.3 15 PVC 24 Road Existing
F3-241-004 4,559.45 4,559.19 27.9 15 PVC 24 1/2 Road Existing
F3-241-005 4,560.25 4,559.60 309 15 PVC 24 1/2 Road Existing
F3-241-006 4,561.28 4,560.44 339.5 15 PVC 24 1/2 Road Existing
F3-242-010 4,558.20 4,557.28 444.8 15 PVC 24 1/2 Road Existing
F3-242-011 4,559.03 4,558.38 304.6 15 PVC 24 1/2 Road Existing
F3-251-023 4,590.13 4,587.17 444.571 15 PVC Paradise Hills Existing
F3-251-024 4,585.33 4,583.65 324.392 15 PVC Paradise Hills Existing
F3-251-082 4,587.17 4,585.33 130.938 15 PVC Paradise Hills Existing
F3-252-001 4,593.68 4,592.21 150.027 15 PVC Paradise Hills Existing
F3-252-003 4,592.21 4,590.13 212.839 15 PVC Paradise Hills Existing
F3-262-038 4,659.00 4,655.55 301.662 15 RCP Horizon Drive Existing
F3-262-052 4,660.53 4,659.00 369.623 15 RCP Horizon Drive Existing
F3-262-057 4,664.20 4,660.53 327.869 15 RCP Horizon Drive Existing
F3-262-063 4,672.06 4,665.70 301.202 15 RCP Horizon Drive Existing
F3-271-152 4,675.11 4,673.60 300.514 15 RCP Horizon Drive Existing

F3-271-152A 4,673.60 4,672.36 293.2 15 RCP Horizon Drive Existing
F3-271-153 4,675.60 4,675.26 20.2 15 PVC Horizon Drive Existing
F4-0232-BV 4,552.06 4,551.69 317.28 12 24 Road Existing
F4-211-002 4,556.72 4,551.06 252.56 15 PVC Existing
F4-211-003 4,544.08 4,543.65 21.976 15 PVC Existing

9/30/2009 31 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F4-211-004 4,538.94 4,527.02 159.9 15 PVC Existing
F4-211-005 4,526.75 4,523.36 133.463 15 PVC Existing
F4-211-006 4,517.22 4,516.63 93.04 15 PVC Existing
F4-211-007 4,516.33 4,511.16 344.892 15 PVC Existing
F4-211-013 4,523.75 4,519.02 99.45 15 PVC Existing
F4-211-014 4,518.73 4,517.70 106.895 15 PVC Existing
F4-211-015 4,543.65 4,541.94 87.543 15 PVC Existing
F4-221-022 4,519.88 4,519.04 670.202 54 RCP River Road Existing
F4-222-003 4,520.51 4,519.88 671.416 54 RCP River Road Existing
F4-222-013 4,521.18 4,520.51 603.094 54 RCP River Road Existing
F4-232-004 4,551.59 4,551.15 352.6 12 PVC 24 Road Existing
F4-232-005 4,551.10 4,549.36 308 12 HDPE 24 Road Existing
F4-232-006 4,549.28 4,548.22 336.6 16 HDPE 24 Road Existing
F4-241-002 4,558.40 4,557.49 81.5 10 PVC 24 Road Existing
F4-241-003 4,560.16 4,558.53 405.014 10 PVC 24 Road Existing
F4-241-004 4,561.33 4,560.16 394.781 10 PVC 24 Road Existing
F4-241-005 4,562.70 4,561.33 399.963 10 PVC 24 Road Existing
F4-241-006 4,565.23 4,562.70 400.357 10 PVC 24 Road Existing
F4-241-007 4,566.91 4,565.23 399.734 10 PVC 24 Road Existing
F4-241-008 4,568.35 4,566.91 387.401 10 PVC 24 Road Existing
F4-241-009 4,562.23 4,561.47 351.5 15 PVC 24 1/2 Road Existing
F4-241-010 4,563.15 4,562.45 300 15 PVC 24 1/2 Road Existing
F4-241-011 4,564.41 4,563.36 350 15 PVC 24 1/2 Road Existing
F4-251-016 4,605.10 4,601.99 346.138 15 PVC Paradise Hills Existing
F4-251-022 4,601.99 4,599.02 349.287 15 PVC Paradise Hills Existing
F4-251-023 4,599.02 4,596.44 347.188 15 PVC Paradise Hills Existing
F4-252-003 4,596.44 4,593.68 367.786 15 PVC Paradise Hills Existing
F4-252-005 4,608.55 4,605.10 352.928 15 PVC Paradise Hills Existing
F4-271-034 4,700.50 4,699.60 93.054 15 RCP Horizon Drive Existing

F4-271-034A 4,699.51 4,698.60 104.1 15 RCP Horizon Drive Existing
F4-271-069 4,696.03 4,692.78 410 15 PVC Horizon Drive Existing
F4-271-070 4,680.25 4,675.60 487.7 15 PVC Horizon Drive Existing
F4-271-072 4,684.12 4,681.27 601.5 15 PVC Horizon Drive Existing
F4-271-073 4,691.57 4,685.07 573.1 15 PVC Horizon Drive Existing
F4-271-075 4,698.60 4,696.09 288.8 15 RCP Horizon Drive Existing
G1-211-001 4,507.06 4,515.66 3,785.00 12 DIP Existing
G1-211-003 4,504.06 4,503.70 286.8 15 PVC Existing
G1-221-001 4,516.73 4,516.37 663.61 54 RCP River Road Existing
G1-221-005 4,517.71 4,516.73 679.583 54 RCP River Road Existing
G1-221-010 4,518.56 4,517.71 678.534 54 RCP River Road Existing
G1-221-029 4,519.04 4,518.56 656.197 54 RCP River Road Existing
G1-232-012 4,552.92 4,552.15 388.96 12 24 Road Existing
G1-241-001 4,557.49 4,554.47 74.11 12 PVC 24 Road Existing
G1-241-002 4,568.73 4,568.45 59.204 10 PVC 24 Road Existing
G1-242-001 4,570.26 4,568.83 502.365 10 PVC 24 Road Existing
G1-242-006 4,571.33 4,570.26 338.988 10 PVC 24 Road Existing
G1-242-014 4,572.57 4,571.33 324.818 10 PVC 24 Road Existing
G1-242-025 4,573.81 4,572.57 303.367 10 PVC 24 Road Existing
G1-242-028 4,573.88 4,573.81 17.876 10 PVC 24 Road Existing
G1-242-038 4,574.89 4,573.88 340.89 10 PVC 24 Road Existing
G1-242-045 4,575.95 4,574.89 334.396 10 PVC 24 Road Existing
G1-252-004 4,614.01 4,610.79 319.997 12 PVC Paradise Hills Existing
G1-252-005 4,610.79 4,608.55 354.666 15 PVC Paradise Hills Existing
G1-252-006 4,615.08 4,614.01 165.574 12 PVC Paradise Hills Existing
G1-252-007 4,616.78 4,615.08 299.53 12 PVC Paradise Hills Existing
G1-252-008 4,617.98 4,616.78 170.134 12 PVC Paradise Hills Existing
G1-252-009 4,620.11 4,617.98 310.157 12 PVC Paradise Hills Existing
G1-252-011 4,621.45 4,620.11 231.896 12 PVC Paradise Hills Existing
G1-271-007 4,700.96 4,700.50 47.954 15 RCP Horizon Drive Existing
G1-271-013 4,702.45 4,700.96 155.242 15 RCP Horizon Drive Existing

9/30/2009 32 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Existing System

ID From Invert To Invert Length Pipe Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
G1-271-030 4,703.94 4,702.45 263.253 15 RCP Horizon Drive Existing
G1-271-042 4,704.45 4,703.98 92.726 15 RCP Horizon Drive Existing
G1-271-047 4,710.11 4,705.74 312.814 15 RCP Horizon Drive Existing
G1-272-045 4,713.46 4,710.19 588.76 15 RCP Horizon Drive Existing
G1-272-065 4,713.80 4,713.46 61.828 15 RCP Horizon Drive Existing
G1-272-066 4,713.99 4,713.80 34.243 15 RCP Horizon Drive Existing
G2-212-001 4,511.84 4,511.66 433.386 54 RCP River Road Existing
G2-212-002 4,512.35 4,512.14 80.065 54 RCP River Road Existing

G2-212-002A 4,512.14 4,511.84 445.326 54 RCP River Road Existing
G2-212-014A 4,516.55 4,513.85 145.763 18 RCP River Road Existing
G2-212-015 4,515.25 4,515.05 87.97 54 RCP River Road Existing
G2-212-032 4,515.90 4,515.45 384.9 54 RCP River Road Existing
G2-212-035 4,516.04 4,515.90 143.992 54 RCP River Road Existing
G2-212-038 4,516.31 4,516.04 241.638 54 RCP River Road Existing
G2-212-041 4,516.37 4,516.31 85.641 54 RCP River Road Existing
G2-212-047 4,515.45 4,515.25 293.6 54 RCP River Road Existing
G2-252-043 4,624.69 4,623.00 234.356 12 PVC Paradise Hills Existing
G2-252-044 4,626.85 4,624.69 348.074 12 PVC Paradise Hills Existing
G2-252-045 4,623.00 4,621.45 231.404 12 PVC Paradise Hills Existing
G2-252-046 4,629.20 4,626.85 356.962 12 PVC Paradise Hills Existing
G2-252-047 4,636.54 4,629.20 355.814 12 PVC Paradise Hills Existing
G2-272-014 4,715.85 4,713.99 357.684 15 RCP Horizon Drive Existing
G2-272-036 4,720.62 4,718.80 363.686 15 RCP Horizon Drive Existing
G2-272-049 4,721.87 4,720.62 247.902 15 RCP Horizon Drive Existing
G2-272-055 4,724.49 4,724.00 123.886 15 RCP Horizon Drive Existing
G2-272-068 4,724.93 4,724.49 111.717 15 RCP Horizon Drive Existing
G2-272-080 4,731.50 4,727.50 342 15 RCP Horizon Drive Existing
G3-211-015 4,511.57 4,511.17 336.364 54 RCP River Road Existing
G3-211-018 4,511.17 4,510.87 256.89 54 RCP River Road Existing
G3-212-006 4,515.66 4,514.91 32.997 15 PVC Existing
G3-212-007 4,511.66 4,511.57 231.076 54 RCP River Road Existing
G3-252-026 4,642.80 4,639.47 305.106 12 PVC Paradise Hills Existing
G3-252-027 4,650.29 4,642.80 189.617 12 PVC Paradise Hills Existing
G3-252-028 4,639.47 4,638.48 164.295 12 PVC Paradise Hills Existing
G3-252-029 4,638.48 4,636.54 299.53 12 PVC Paradise Hills Existing
G3-252-030 4,657.84 4,650.29 240.621 12 PVC Paradise Hills Existing
G3-252-031 4,659.59 4,657.84 252.101 12 PVC Paradise Hills Existing
G3-252-032 4,661.34 4,659.59 313.765 12 PVC Paradise Hills Existing
G4-252-008 4,662.47 4,661.34 158.588 12 PVC Paradise Hills Existing

G4-252-008A 4,663.19 4,662.47 102.303 12 PVC Paradise Hills Existing
G4-261-008 4,679.32 4,677.37 178.662 8 PVC Paradise Hills Existing
G4-261-015 4,677.17 4,676.45 180.334 8 PVC Paradise Hills Existing
G4-261-016 4,676.25 4,675.92 121.524 8 PVC Paradise Hills Existing
G4-261-017 4,675.82 4,669.37 214.2 12 PVC Paradise Hills Existing
G4-261-018 4,667.52 4,666.30 195.652 12 PVC Paradise Hills Existing
G4-261-020 4,666.30 4,664.93 200.736 12 PVC Paradise Hills Existing
G4-261-021 4,664.93 4,663.19 228.485 12 PVC Paradise Hills Existing
G4-261-029 4,669.37 4,667.52 313.8 12 PVC Paradise Hills Existing
H1-261-006 4,701.96 4,701.33 74.3 10 PVC Paradise Hills Existing
H1-261-008 4,697.93 4,697.73 6 10 PVC Paradise Hills Existing
H1-261-009 4,697.63 4,692.71 360.308 8 PVC Paradise Hills Existing
H1-261-010 4,692.71 4,689.30 350.074 8 PVC Paradise Hills Existing
H1-261-011 4,688.00 4,682.72 388.483 8 PVC Paradise Hills Existing
H1-261-012 4,682.52 4,680.37 208.5 8 PVC Paradise Hills Existing
H1-261-015 4,680.17 4,679.52 66.3 8 PVC Paradise Hills Existing
H1-261-025 4,701.02 4,698.18 225.5 10 PVC Paradise Hills Existing
H1-262-023 4,705.38 4,701.96 335.675 10 PVC Paradise Hills Existing

Notes:
1) All gravity lines have an "n-value" of 0.013
2) All force mains have a "C-value" of 110

9/30/2009 33 of 181
Existing Pipe Data,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID Description Type Bottom 
Elevation

Minimum 
Level

Maximum 
Level Initial Level Diameter

(feet) (feet) (feet) (feet) (feet)
9000 Connected Lakes LS 0: Cylindrical 4,518.81 0 25 0.5 6
9002 Ridges  LS 0: Cylindrical 4,613.17 2.6 18 2.7 8
9006 Lime Kiln Gulch LS 0: Cylindrical 4,516.82 0 15.5 0.5 6
9008 Rosevale LS 0: Cylindrical 4,530.00 0 15 3 6
9010 Tiara Rado LS 0: Cylindrical 4,487.25 1 24 1 8

ID Description Pump Type Pump 
Capacity

(mgd)
5008 Ridges Pump #1 0: Constant Capacity 0.429
5010 Ridges Pump #2 0: Constant Capacity 0.429
5016 Redlands Village Pump #1 0: Constant Capacity 0.279
5018 Redlands Village Pump #2 0: Constant Capacity 0.279
5020 Rosevale Pump #1 0: Constant Capacity 0.684
5022 Rosevale Pump #2 0: Constant Capacity 0.684
5024 Tiara Rado Pump #1 0: Constant Capacity 3.27
5026 Tiara Rado Pump #2 0: Constant Capacity 3.27
5038 Connected Lakes Pump #1 0: Constant Capacity 0.212
5040 Connected Lakes Pump #2 0: Constant Capacity 0.212

Pump Input Information Existing System Scenarios

Wet Well Input Information Existing System Scenarios

9/30/2009 34 of 181
Existing WW Pump Input,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

0C2-261-013 C2-261-013 C3-261-021 0.052 08:00 hr 0.83 0.148 0.084 0.015
0G1-271-041 G1-271-042 G1-271-041 0.426 08:29 hr 2.656 0.32 0.256 0.144

101 64 66 0.308 44:00 hr 1.918 0.447 0.67 0.79
103 66 68 0.308 43:58 hr 2.476 0.361 0.541 0.57
105 68 70 0.308 43:59 hr 2.354 0.375 0.563 0.608
107 70 74 0.312 43:59 hr 6.21 0.183 0.274 0.164
111 74 76 0.313 43:59 hr 6.006 0.188 0.281 0.173
1127 14 9002 0.171 07:59 hr 13.336 0.071 0.106 0.024
113 76 78 0.318 43:59 hr 7.124 0.168 0.252 0.139
115 78 80 0.319 43:59 hr 7.367 0.164 0.247 0.133
117 80 82 0.319 43:59 hr 7.394 0.164 0.246 0.133
119 82 E2-222-016 0.319 43:59 hr 7.392 0.164 0.246 0.133
121 132 134 0.094 07:59 hr 5.224 0.09 0.134 0.039
123 134 136 0.094 07:58 hr 7.176 0.072 0.108 0.025
125 136 9006 0.105 07:58 hr 4.092 0.114 0.172 0.064
127 140 9006 0.048 07:56 hr 1.854 0.115 0.173 0.065
137 150 48 0.293 07:46 hr 3.111 0.29 0.435 0.392
139 C1-261-020 770 2.924 10:15 hr 3.516 0.857 0.429 0.382
141 770 772 2.927 10:17 hr 3.717 0.823 0.411 0.355
143 772 774 2.929 10:30 hr 3.129 0.939 0.469 0.448
145 774 776 2.939 10:33 hr 2.842 1.015 0.507 0.513
147 776 778 2.937 10:32 hr 3.439 0.875 0.437 0.396
153 778 780 2.934 10:33 hr 3.025 0.965 0.482 0.47
155 780 C2-261-001 2.933 10:42 hr 2.756 1.038 0.519 0.532
157 C2-261-001 C3-261-013 1.376 10:43 hr 7.434 0.393 0.393 0.326
161 802 9000 0.067 08:04 hr 1.528 0.152 0.182 0.073
163 SS_3 C3-271-012 1.758 08:33 hr 2.298 0.726 0.29 0.184
165 SS_1_A C3-271-007 1.751 08:32 hr 3.302 0.67 0.402 0.34
167 SS_4 SS_3 1.764 08:31 hr 2.291 0.729 0.292 0.186
169 SS_5 SS_4 1.767 08:30 hr 2.365 0.791 0.395 0.33
171 SS_6 SS_5 1.532 08:31 hr 2.253 0.737 0.369 0.29
173 804 SS_8 1.529 08:12 hr 2.247 0.738 0.369 0.29
175 SS_8 SS_7 1.53 08:19 hr 2.248 0.738 0.369 0.29
177 SS_7 SS_6 1.532 08:30 hr 2.25 0.738 0.369 0.291
57 E3-202-BV E3-202-010 0.157 08:15 hr 2.636 0.188 0.225 0.111
757 1428 BV-105 0.39 21:50 hr 1.851 0.481 0.578 0.633
759 1428 1430 0.296 21:51 hr 1.695 0.482 0.722 0.872
761 1430 D2-252-004 0.294 21:59 hr 3.23 0.283 0.424 0.375
763 G2-212-014 G2-212-003 11.45 37:58 hr 10.394 0.947 0.379 0.305
773 B2-282-047 B2-282-046 0.409 08:30 hr 2.745 0.335 0.335 0.242
775 B2-282-046 B2-282-041 0.408 08:29 hr 3.705 0.269 0.269 0.159
777 B2-282-041 B2-282-037 0.406 08:32 hr 1.148 0.658 0.658 0.769
779 B2-282-037 B2-282-036 0.406 08:45 hr 2.453 0.362 0.362 0.28
781 B2-282-036 B2-282-003 0.406 08:46 hr 2.431 0.364 0.364 0.283
785 B2-282-003 B2-281-013 0.404 08:45 hr 2.429 0.363 0.363 0.282
787 B2-281-013 B2-281-027 0.404 08:46 hr 2.725 0.333 0.333 0.24
789 B2-281-027 B2-281-006 0.403 08:49 hr 2.554 0.349 0.349 0.262
791 B2-281-006 B2-281-005 0.404 09:01 hr 2.294 0.378 0.378 0.304
793 B2-281-005 B2-281-004 0.403 09:01 hr 2.355 0.37 0.37 0.293
795 B2-281-004 B2-281-003 0.402 09:01 hr 2.287 0.378 0.378 0.304
797 B2-281-003 B2-281-002 0.607 09:00 hr 2.443 0.492 0.492 0.486
799 B2-281-002 B2-281-029 0.606 09:01 hr 2.479 0.485 0.485 0.475
801 B2-281-029 B2-281-001 0.603 08:58 hr 1.188 1 1 1.125
803 B2-281-001 B2-281-022 0.604 09:04 hr 2.311 0.512 0.512 0.52
805 B2-281-022 B2-281-020 0.601 09:10 hr 2.867 0.432 0.432 0.387
807 B2-281-020 B2-272-030 0.601 09:20 hr 1.905 0.596 0.596 0.666
809 B2-272-030 B2-272-029 0.6 09:17 hr 2.692 0.452 0.452 0.419
811 B2-272-029 B2-272-028 0.599 09:24 hr 2.445 0.486 0.486 0.477
813 B2-272-028 B2-272-027 0.686 09:26 hr 2.809 0.485 0.485 0.475
85 48 50 0.308 08:01 hr 2.314 0.381 0.571 0.622
87 50 52 0.309 08:13 hr 1.941 0.443 0.664 0.78
889 B2-272-008 B2-272-005 0.259 09:12 hr 1.694 0.309 0.248 0.134

9/30/2009 35 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

89 52 54 0.309 08:16 hr 2.333 0.379 0.568 0.617
891 B2-272-005 B2-271-022 0.259 09:16 hr 1.94 0.281 0.225 0.111
893 B2-271-022 B2-271-031 0.258 09:16 hr 1.698 0.308 0.246 0.133
895 B2-271-031 B2-271-020 0.258 09:30 hr 2.446 0.239 0.191 0.08
897 B2-271-020 B2-271-019 0.258 09:29 hr 4.158 0.165 0.132 0.037
91 54 56 0.307 08:15 hr 2.358 0.374 0.561 0.605
93 56 58 0.305 08:16 hr 2.439 0.362 0.543 0.573
95 58 60 0.304 43:55 hr 2.517 0.352 0.528 0.548
97 60 62 0.305 43:53 hr 2.432 0.362 0.543 0.574
99 62 64 0.306 43:55 hr 2.249 0.387 0.581 0.639

B1-272-001 B1-272-001 B1-272-010 0.263 08:43 hr 1.943 0.312 0.312 0.212
B1-272-002 B1-272-002 B1-272-001 0.211 08:43 hr 2.114 0.272 0.326 0.23
B1-272-003 B1-272-003 B1-272-002 0.212 08:40 hr 2.03 0.28 0.336 0.244
B1-272-005 B1-272-005 B1-272-003 0.212 08:32 hr 2.139 0.271 0.325 0.228
B1-272-007 B1-272-007 B1-272-005 0.213 08:31 hr 1.869 0.3 0.36 0.277
B1-272-010 B1-272-010 B1-272-012 0.263 08:45 hr 2.129 0.292 0.292 0.186
B1-281-001 B1-281-001 B1-272-007 0.214 08:32 hr 2.046 0.281 0.338 0.246
B1-281-002 B1-281-002 B1-281-001 0.215 08:30 hr 2.067 0.28 0.336 0.243
B1-281-004 B1-281-004 B1-281-002 0.214 08:19 hr 2.421 0.249 0.299 0.195
B1-281-005 B1-281-005 B1-281-004 0.087 08:15 hr 1.823 0.161 0.193 0.081
B1-281-006 B1-281-006 B1-281-005 0.087 08:13 hr 1.783 0.163 0.196 0.084
B1-281-007 B1-281-007 B1-281-006 0.087 08:13 hr 2.297 0.137 0.165 0.059
B1-281-009 B1-281-009 B1-281-007 0.087 08:01 hr 2.271 0.138 0.166 0.06
B1-281-010 B1-281-010 B1-281-009 0.087 07:58 hr 2.243 0.139 0.167 0.06
B1-292-001 B1-292-001 B1-292-002 0.016 08:00 hr 0.769 0.091 0.109 0.025
B1-292-002 B1-292-002 B1-292-003 0.016 08:21 hr 0.695 0.099 0.119 0.03
B1-292-003 B1-292-003 B1-292-004 0.016 08:20 hr 0.836 0.087 0.104 0.023
B1-292-004 B1-292-004 B1-292-010 0.016 08:14 hr 1.338 0.061 0.074 0.011
B1-292-010 B1-292-010 B1-292-011 0.016 08:19 hr 1.356 0.061 0.074 0.011
B1-292-011 B1-292-011 B1-292-012 0.015 08:15 hr 1.946 0.047 0.056 0.006
B1-292-012 B1-292-012 B1-292-013 0.016 08:33 hr 0.686 0.099 0.118 0.03
B1-292-013 B1-292-013 B1-292-014 0.016 08:25 hr 1.16 0.073 0.109 0.025
B1-292-014 B1-292-014 B1-292-015 0.016 08:29 hr 0.975 0.076 0.091 0.017
B1-292-015 B1-292-015 B1-292-016 0.015 08:26 hr 1.223 0.064 0.077 0.012
B1-292-016 B1-292-016 B2-292-023 0.015 08:26 hr 1.708 0.055 0.083 0.014
B2-271-019 B2-271-019 B3-271-059 1.341 09:31 hr 2.9 0.707 0.565 0.612
B2-272-004 B2-272-004 B2-271-019 0.954 09:30 hr 2.691 0.573 0.458 0.43
B2-272-007 B2-272-007 B2-272-004 0.95 09:29 hr 2.676 0.573 0.459 0.431
B2-272-009 B2-272-009 B2-272-007 0.946 09:28 hr 2.685 0.57 0.456 0.427
B2-272-012 B1-272-012 B1-272-013 0.263 08:48 hr 2.08 0.27 0.216 0.103
B2-272-013 B1-272-013 B1-272-015 0.262 08:56 hr 2.183 0.261 0.209 0.095
B2-272-014 B2-272-014 B2-272-009 0.944 09:30 hr 2.212 0.662 0.53 0.551
B2-272-015 B1-272-015 B1-272-016 0.261 08:55 hr 1.921 0.285 0.228 0.114
B2-272-016 B1-272-016 B2-272-021 0.261 09:02 hr 1.752 0.304 0.243 0.13
B2-272-017 B2-272-017 B2-272-008 0.26 09:14 hr 1.756 0.303 0.242 0.128
B2-272-021 B2-272-021 B2-272-017 0.26 09:00 hr 1.773 0.3 0.24 0.127
B2-272-027 B2-272-027 B2-272-033 0.88 09:30 hr 2.826 0.59 0.59 0.654
B2-272-033 B2-272-033 B2-272-014 0.888 09:30 hr 3.466 0.504 0.504 0.506
B2-282-048 B2-282-048 B2-282-047 0.411 08:32 hr 2.45 0.365 0.365 0.285
B2-282-051 B2-282-051 B2-282-048 0.411 08:28 hr 2.527 0.357 0.357 0.273
B2-282-054 B2-282-054 B2-282-051 0.412 08:30 hr 2.568 0.353 0.353 0.267
B2-291-024 B2-291-024 B2-291-045 0.03 09:15 hr 1.514 0.082 0.082 0.014
B2-291-025 B2-291-025 B2-291-026 0.029 09:06 hr 1.229 0.092 0.092 0.018
B2-291-026 B2-291-026 B2-291-027 0.029 09:24 hr 0.491 0.174 0.174 0.066
B2-291-027 B2-291-027 B2-291-028 0.029 09:32 hr 0.898 0.115 0.115 0.028
B2-291-028 B2-291-028 B2-291-029 0.029 09:42 hr 0.883 0.117 0.117 0.029
B2-291-029 B2-291-029 B2-291-030 0.029 09:44 hr 1.211 0.094 0.094 0.018
B2-291-030 B2-291-030 B2-282-054 0.029 09:33 hr 0.979 0.107 0.107 0.024
B2-291-045 B2-291-045 B2-291-025 0.029 09:05 hr 0.471 0.179 0.179 0.07
B2-292-001 B2-292-001 B2-292-002 0.014 08:01 hr 1.01 0.07 0.084 0.014
B2-292-002 B2-292-002 B2-292-003 0.014 08:02 hr 1.037 0.068 0.081 0.014
B2-292-003 B2-292-003 B2-292-004 0.014 08:02 hr 0.788 0.08 0.096 0.019

9/30/2009 36 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B2-292-004 B2-292-004 B2-292-010 0.014 08:14 hr 1.345 0.054 0.054 0.006
B2-292-008 B2-292-008 B2-292-009 0.03 08:59 hr 0.673 0.142 0.142 0.043
B2-292-009 B2-292-009 B2-291-024 0.029 08:54 hr 1.072 0.102 0.102 0.022
B2-292-010 B2-292-010 B2-292-026 0.03 08:46 hr 0.958 0.112 0.112 0.026
B2-292-011 B2-292-011 B2-292-010 0.016 08:45 hr 1.125 0.075 0.112 0.026
B2-292-012 B2-292-012 B2-292-011 0.016 08:47 hr 1.009 0.081 0.122 0.031
B2-292-017 B2-292-017 BV-292-013 0.016 08:41 hr 1.272 0.069 0.104 0.022
B2-292-018 B2-292-018 B2-292-017 0.016 08:38 hr 1.28 0.069 0.103 0.022
B2-292-022 B2-292-022 B2-292-018 0.015 08:29 hr 1.44 0.062 0.094 0.018
B2-292-023 B2-292-023 B2-292-022 0.015 08:27 hr 1.654 0.057 0.085 0.015
B2-292-026 B2-292-026 B2-292-008 0.03 09:00 hr 1.023 0.107 0.107 0.024
B2-301-001 B2-301-001 B2-292-001 0.014 07:55 hr 0.932 0.074 0.088 0.016
B3-262-023 B3-262-023 B4-262-031 2.649 10:01 hr 3.928 0.857 0.571 0.622
B3-262-027 B3-262-027 B3-262-023 2.639 09:50 hr 2.31 1.5 1 1.125
B3-262-031 B3-262-031 B3-262-027 2.625 09:47 hr 2.299 1.5 1 1.112
B3-271-003 B3-271-003 B3-262-031 1.488 09:56 hr 2.998 0.749 0.599 0.671
B3-271-006 B3-271-006 B3-271-003 1.481 09:46 hr 2.994 0.747 0.598 0.668
B3-271-018 B3-271-018 B3-271-006 1.474 09:47 hr 2.992 0.745 0.596 0.664
B3-271-026 B3-271-026 B4-271-011 1.448 09:44 hr 3.211 0.692 0.554 0.592
B3-271-032 B3-271-032 B3-271-026 1.401 09:44 hr 2.964 0.72 0.576 0.63
B3-271-039 B3-271-039 B3-271-032 1.388 09:34 hr 2.947 0.717 0.574 0.627
B3-271-042 B3-271-042 B3-271-039 1.376 09:31 hr 2.942 0.713 0.571 0.621
B3-271-045 B3-271-045 B3-271-042 1.37 09:30 hr 2.96 0.707 0.566 0.613
B3-271-054 B3-271-054 B3-271-045 1.366 09:31 hr 3.108 0.678 0.542 0.573
B3-271-058 B3-271-058 B3-271-054 1.361 09:30 hr 3.185 0.663 0.53 0.552

B3-271-058A B3-271-063 B3-271-058 1.349 09:31 hr 2.927 0.705 0.564 0.609
B3-271-063 B3-271-059 B3-271-063 1.345 09:31 hr 2.93 0.703 0.562 0.606
B4-261-014 B4-261-014 C1-261-058 2.825 10:15 hr 4.603 0.903 0.723 0.872
B4-262-001 B4-262-001 B4-261-014 2.818 10:16 hr 4.603 0.901 0.721 0.87
B4-262-011 B4-262-011 B4-262-044 2.778 10:16 hr 4.675 0.774 0.516 0.527
B4-262-016 B4-262-016 B4-262-011 2.726 10:12 hr 4.656 0.765 0.51 0.517
B4-262-022 B4-262-022 B4-262-016 2.716 10:01 hr 4.649 0.764 0.509 0.516
B4-262-024 B4-262-024 B4-262-022 2.676 10:01 hr 3.074 1.069 0.713 0.857
B4-262-028 B4-262-028 B4-262-024 2.66 10:03 hr 2.329 1.5 1 1.182
B4-262-030 B4-262-030 B4-262-028 2.659 10:00 hr 2.328 1.5 1 1.182
B4-262-031 B4-262-031 B4-262-114 2.651 09:59 hr 2.937 1.106 0.737 0.894
B4-262-036 B4-262-036 B4-262-037 0.965 09:19 hr 2.416 0.734 0.734 0.889
B4-262-037 B4-262-037 B4-262-038 0.981 09:27 hr 2.422 0.744 0.744 0.903
B4-262-038 B4-262-038 B3-262-031 0.993 09:35 hr 2.425 0.752 0.752 0.914
B4-262-043 B4-262-044 B4-262-001 2.785 10:15 hr 4.593 0.893 0.714 0.859
B4-262-114 B4-262-114 B4-262-030 2.653 10:00 hr 3.334 0.986 0.657 0.768
B4-271-001 B4-271-001 B4-262-036 0.962 09:15 hr 2.421 0.73 0.73 0.883
B4-271-011 B4-271-011 B3-271-018 1.46 09:46 hr 2.986 0.74 0.592 0.658
B4-271-028 B4-271-028 B4-271-147 0.818 08:58 hr 2.585 0.597 0.597 0.667
B4-271-033 B4-271-033 B4-271-028 0.805 08:47 hr 2.576 0.591 0.591 0.657
B4-271-128 B4-271-128 B4-271-001 0.96 09:17 hr 2.416 0.731 0.731 0.884
B4-271-135 B4-271-135 B4-271-128 0.954 09:18 hr 2.667 0.664 0.664 0.779
B4-271-138 B4-271-138 B4-271-135 0.918 09:04 hr 2.648 0.646 0.646 0.749
B4-271-143 B4-271-143 B4-271-138 0.909 09:03 hr 2.642 0.641 0.641 0.742
B4-271-145 B4-271-145 B4-271-143 0.899 09:01 hr 2.638 0.637 0.637 0.734
B4-271-146 B4-271-146 B4-271-145 0.89 09:01 hr 2.632 0.632 0.632 0.726
B4-271-147 B4-271-147 B4-271-146 0.878 09:00 hr 2.623 0.626 0.626 0.717
B4-271-148 B4-271-148 B4-271-033 0.794 08:46 hr 2.568 0.586 0.586 0.648
B4-272-004 B4-272-004 B4-272-094 0.767 08:35 hr 2.547 0.573 0.573 0.626
B4-272-039 B4-272-039 B4-272-092 0.56 08:29 hr 2.261 0.491 0.491 0.484
B4-272-040 B4-272-040 B4-272-039 0.522 08:27 hr 2.196 0.475 0.475 0.458
B4-272-044 B4-272-044 B4-272-040 0.511 08:31 hr 2.205 0.466 0.466 0.443
B4-272-048 B4-272-048 B4-272-044 0.49 08:23 hr 2.042 0.478 0.478 0.464
B4-272-086 B4-272-086 B4-272-004 0.629 08:34 hr 2.43 0.508 0.508 0.513
B4-272-091 B4-272-091 B4-272-096 0.594 08:31 hr 2.395 0.491 0.491 0.485
B4-272-092 B4-272-092 B4-272-095 0.574 08:31 hr 2.273 0.498 0.498 0.497
B4-272-093 B4-272-093 B4-271-148 0.784 08:47 hr 2.56 0.581 0.581 0.64

9/30/2009 37 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B4-272-094 B4-272-094 B4-272-093 0.776 08:44 hr 2.547 0.579 0.579 0.636
B4-272-095 B4-272-095 B4-272-091 0.585 08:29 hr 2.379 0.488 0.488 0.479
B4-272-096 B4-272-096 B4-272-086 0.613 08:34 hr 2.413 0.5 0.5 0.5
B4-281-054 B4-281-054 B4-272-048 0.47 08:15 hr 2.158 0.444 0.444 0.407
B4-281-057 B4-281-057 B4-281-054 0.444 08:17 hr 2.2 0.419 0.419 0.367

BV-105 BV-105 D2-252-004 0.389 22:00 hr 3.44 0.298 0.357 0.273
BV-292-013 BV-292-013 B2-292-012 0.016 08:41 hr 1.087 0.077 0.115 0.028
C1-221-018 C1-221-018 C2-221-030 0.056 07:59 hr 1.32 0.139 0.139 0.041
C1-221-019 C1-221-019 C1-221-018 0.056 07:55 hr 1.385 0.133 0.133 0.038
C1-261-028 C1-261-028 C1-261-020 2.905 10:16 hr 4.726 0.795 0.53 0.551
C1-261-030 C1-261-030 C1-261-028 2.9 10:15 hr 4.72 0.795 0.53 0.551
C1-261-058 C1-261-058 C1-261-062 2.828 10:15 hr 4.604 0.904 0.723 0.873
C1-261-060 C1-261-060 C1-261-030 2.886 10:15 hr 4.709 0.793 0.529 0.549
C1-261-062 C1-261-062 C1-261-060 2.83 10:16 hr 4.604 0.905 0.724 0.873
C1-281-035 C1-281-035 B4-281-057 0.406 08:00 hr 2.081 0.451 0.542 0.571
C2-221-030 C2-221-030 C2-221-037 0.058 08:16 hr 1.259 0.146 0.146 0.046
C2-221-031 C2-221-031 C3-221-003 0.069 08:42 hr 4.343 0.071 0.071 0.01
C2-221-032 C2-221-032 C2-221-065 0.069 08:45 hr 1.705 0.133 0.133 0.038
C2-221-033 C2-221-033 C2-221-032 0.068 08:30 hr 1.274 0.161 0.161 0.057
C2-221-034 C2-221-034 C2-221-033 0.068 08:32 hr 1.283 0.161 0.161 0.056
C2-221-035 C2-221-035 C2-221-034 0.066 08:24 hr 1.872 0.122 0.122 0.032
C2-221-037 C2-221-037 C2-221-035 0.059 08:19 hr 0.95 0.179 0.179 0.07
C2-221-065 C2-221-065 C2-221-031 0.068 08:36 hr 2.642 0.099 0.099 0.02

C2-261-001A C2-261-001 C3-261-013 1.556 10:43 hr 7.607 0.393 0.337 0.245
C2-261-024 C2-261-024 C2-261-013 0.032 07:57 hr 0.689 0.11 0.049 0.005
C3-212-031 C3-212-031 C4-212-059 0.094 08:43 hr 2.488 0.127 0.127 0.035
C3-221-003 C3-221-003 C3-221-004 0.087 08:39 hr 2.771 0.112 0.112 0.027
C3-221-004 C3-221-004 C3-221-030 0.087 08:30 hr 2.776 0.113 0.113 0.027
C3-221-005 C3-221-005 C3-221-006 0.093 08:31 hr 2.861 0.115 0.115 0.028
C3-221-006 C3-221-006 C3-212-031 0.094 08:39 hr 2.655 0.122 0.122 0.032
C3-221-030 C3-221-030 C3-221-005 0.093 08:42 hr 2.826 0.116 0.116 0.028
C3-252-002 C3-252-002 C4-252-003 4.538 10:34 hr 3.145 1.161 0.465 0.44
C3-261-001 C3-261-001 C3-252-001 0.202 08:36 hr 1.245 0.282 0.161 0.056
C3-261-002 C3-261-002 C3-252-002 4.546 10:33 hr 3.444 1.149 0.511 0.518
C3-261-004 C3-261-004 C3-261-001 0.202 08:30 hr 1.246 0.282 0.161 0.056
C3-261-005 C3-261-005 C3-261-002 4.549 10:31 hr 4.059 1.012 0.45 0.416
C3-261-007 C3-261-007 C3-261-004 0.202 08:30 hr 1.249 0.282 0.161 0.056
C3-261-008 C3-261-008 C3-261-005 4.551 10:31 hr 2.727 1.392 0.619 0.703
C3-261-009 C3-261-009 C3-261-008 4.552 10:30 hr 2.728 1.392 0.618 0.703
C3-261-010 C3-261-010 C3-261-009 4.552 10:28 hr 2.732 1.39 0.618 0.702
C3-261-011 C3-261-011 C3-261-007 0.202 08:19 hr 1.245 0.282 0.161 0.056
C3-261-012 C3-261-012 C3-261-010 4.552 10:27 hr 2.711 1.307 0.523 0.539

C3-261-012A C3-261-012 C3-261-011 0 00:00 hr 0 0 0 0
C3-261-013 C3-261-013 C3-261-012 4.553 10:30 hr 7.473 0.744 0.447 0.411
C3-261-015 C3-261-015 C3-261-011 0.202 08:16 hr 1.245 0.282 0.161 0.056
C3-261-019 C3-261-019 C3-261-015 0.202 08:14 hr 1.245 0.282 0.161 0.056
C3-261-021 C3-261-021 C3-261-019 0.202 08:09 hr 1.245 0.282 0.161 0.056
C3-261-031 C3-261-031 C3-261-013 1.753 09:35 hr 2.65 0.793 0.476 0.459
C3-261-035 C3-261-035 C2-261-024 0.032 07:58 hr 0.692 0.11 0.049 0.005
C3-261-040 C3-261-040 C3-261-031 1.753 09:30 hr 2.651 0.792 0.475 0.459
C3-261-043 C3-261-043 C3-261-035 0.032 07:54 hr 0.691 0.109 0.049 0.005
C3-261-050 C3-261-050 C3-261-075 0.032 07:56 hr 0.791 0.144 0.173 0.065
C3-261-056 C3-261-056 C3-261-050 0.032 07:51 hr 0.868 0.134 0.161 0.056
C3-261-062 C3-261-062 C3-261-040 1.752 09:22 hr 2.661 0.79 0.474 0.456
C3-261-075 C3-261-075 C3-261-076 0.032 07:58 hr 1.477 0.088 0.088 0.016
C3-261-076 C3-261-076 C3-261-043 0.032 07:58 hr 0.793 0.144 0.173 0.065
C3-262-007 C3-262-007 C3-262-009 1.758 09:15 hr 2.662 0.792 0.475 0.458
C3-262-009 C3-262-009 C3-261-062 1.758 09:19 hr 2.653 0.794 0.476 0.46
C3-262-033 C3-262-033 C3-262-007 1.758 09:17 hr 2.65 0.795 0.477 0.461
C3-262-041 C3-262-041 C3-262-033 1.756 09:13 hr 3.663 0.622 0.373 0.296
C3-262-046 C3-262-046 C3-262-041 1.757 09:02 hr 3.623 0.627 0.376 0.301
C3-262-051 C3-262-051 C3-262-046 1.756 09:00 hr 3.781 0.607 0.364 0.283

9/30/2009 38 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

C3-262-061 C3-262-061 C3-262-051 1.758 09:01 hr 3.788 0.607 0.364 0.283
C3-262-070 C3-262-070 C3-262-071 1.759 09:00 hr 3.033 0.717 0.43 0.385
C3-262-071 C3-262-071 C3-262-061 1.759 09:01 hr 3.87 0.597 0.358 0.275
C3-262-074 C3-262-074 C3-262-070 1.761 09:01 hr 2.751 0.773 0.464 0.439
C3-271-001 C3-271-001 C3-262-074 1.765 08:49 hr 2.773 0.77 0.462 0.436
C3-271-003 C3-271-003 C3-271-001 1.768 08:47 hr 2.77 0.771 0.463 0.437
C3-271-004 C3-271-004 C3-271-003 1.754 08:45 hr 2.767 0.767 0.46 0.433
C3-271-007 C3-271-007 C3-271-004 1.753 08:47 hr 2.756 0.769 0.462 0.436
C3-271-010 C3-271-010 SS_1_A 1.751 08:30 hr 4.684 0.518 0.311 0.21
C3-271-012 C3-271-012 C3-271-010 1.75 08:30 hr 4.852 0.505 0.303 0.2
C4-212-059 C4-212-059 C4-212-060 0.094 08:40 hr 3.059 0.111 0.111 0.026
C4-212-060 C4-212-060 D4-232-020 0.103 08:43 hr 2.766 0.126 0.126 0.034
C4-212-061 C4-212-061 C4-221-001 0.112 08:42 hr 2.883 0.13 0.13 0.036
C4-221-001 C4-221-001 D1-212-032 0.113 08:42 hr 3.654 0.111 0.111 0.026
C4-221-011 D4-232-020 C4-212-061 0.111 08:44 hr 2.834 0.131 0.131 0.037
C4-252-001 C4-252-001 D1-252-019 4.526 10:50 hr 3.089 1.175 0.47 0.45
C4-252-002 C4-252-002 D1-252-042 0.2 09:05 hr 1.241 0.28 0.16 0.056
C4-252-003 C4-252-003 C4-252-008 4.538 10:46 hr 3.748 1.016 0.407 0.347
C4-252-004 C4-252-004 C4-252-002 0.2 09:02 hr 1.242 0.281 0.161 0.056
C4-252-005 C4-252-005 C4-252-006 4.533 10:46 hr 3.352 1.105 0.442 0.403
C4-252-006 C4-252-006 C4-252-001 4.53 10:46 hr 3.774 1.01 0.404 0.343
C4-252-007 C3-252-001 C4-252-007 0.202 08:49 hr 1.245 0.282 0.161 0.056

C4-252-007A C4-252-007 C4-252-004 0.2 08:49 hr 1.243 0.281 0.16 0.056
C4-252-008 C4-252-008 C4-252-005 4.536 10:47 hr 3.363 1.103 0.441 0.402
D1-212-011 D1-212-011 D1-212-012 0.119 08:45 hr 3.321 0.123 0.123 0.032
D1-212-012 D1-212-012 D2-212-011 0.12 08:52 hr 3.004 0.133 0.133 0.038
D1-212-032 D1-212-032 D1-212-011 0.119 08:54 hr 2.436 0.152 0.152 0.05
D1-242-011 D1-242-011 D1-242-030 0.441 33:00 hr 5.852 0.222 0.266 0.155
D1-242-017 D1-242-017 D1-242-011 0.441 09:15 hr 5.693 0.226 0.272 0.161
D1-242-018 D1-242-018 D1-242-017 0.441 33:00 hr 5.993 0.218 0.262 0.15
D1-242-019 D1-242-019 D1-242-018 0.439 09:00 hr 4.144 0.262 0.262 0.15
D1-242-030 D1-242-030 D1-242-031 0.44 09:16 hr 6.242 0.212 0.254 0.142
D1-242-031 D1-242-031 D1-251-023 0 00:00 hr 0 0 0 0

D1-242-031A D1-242-031 D1-251-023 0.437 09:15 hr 5.982 0.24 0.36 0.277
D1-251-001 D1-262-049 D1-262-030 0.087 08:11 hr 1.337 0.151 0.086 0.015
D1-251-005 D1-251-023 D1-251-005 0.236 09:20 hr 4.054 0.185 0.222 0.108

D1-251-005A D1-251-023 D1-251-005 0.202 09:21 hr 3.968 0.185 0.277 0.168
D1-251-005B D1-251-005 D2-251-014 0.216 09:16 hr 3.327 0.2 0.24 0.126
D1-252-001 D1-252-001 D2-252-002 4.511 11:01 hr 4.453 0.89 0.356 0.272
D1-252-004 D1-252-004 D1-252-001 4.516 11:02 hr 3.387 1.093 0.437 0.396
D1-252-005 D1-252-005 D2-252-014 0.236 09:30 hr 1.284 0.292 0.146 0.046
D1-252-008 D1-252-008 D1-252-005 0.236 09:30 hr 1.284 0.292 0.146 0.046

D1-252-008A D1-252-010 D1-252-008 0.234 09:29 hr 1.28 0.291 0.146 0.046
D1-252-009 D1-252-009 D1-252-004 4.518 11:01 hr 3.343 1.104 0.442 0.403
D1-252-010 D1-252-011 D1-252-010 0.227 09:31 hr 1.288 0.299 0.171 0.063
D1-252-011 D1-252-016 D1-252-011 0.227 09:30 hr 1.289 0.299 0.171 0.063
D1-252-015 D1-252-015 D1-252-009 4.52 11:00 hr 3.358 1.101 0.44 0.401
D1-252-018 D1-252-018 D1-252-015 4.523 11:02 hr 3.126 1.164 0.465 0.442
D1-252-019 D1-252-019 D1-252-018 4.524 11:01 hr 3.634 1.038 0.415 0.36
D1-252-023 D1-252-023 D1-252-016 0.225 09:31 hr 1.287 0.297 0.17 0.063
D1-252-031 D1-252-031 D1-252-023 0.224 09:20 hr 1.284 0.296 0.169 0.062
D1-252-036 D1-252-036 D1-252-031 0.222 09:15 hr 1.281 0.296 0.169 0.062
D1-252-041 D1-252-041 D1-252-036 0.218 09:16 hr 1.275 0.293 0.167 0.061
D1-252-042 D1-252-042 D1-252-041 0.214 09:12 hr 1.266 0.29 0.166 0.06
D1-252-050 D1-252-050 D2-252-067 0.219 08:45 hr 1.449 0.244 0.109 0.025
D1-252-053 D1-252-053 D2-252-085 3.129 10:17 hr 2.513 1.179 0.589 0.654
D1-252-056 D1-252-056 D1-252-053 3.13 10:15 hr 3.22 0.967 0.483 0.472
D1-252-057 D1-252-057 D1-252-056 3.133 10:16 hr 4.197 0.791 0.395 0.33
D1-252-059 D1-252-059 D1-252-057 3.12 10:15 hr 4.137 0.797 0.398 0.334
D1-261-001 D1-261-001 D1-252-059 3.12 10:15 hr 4.559 0.741 0.371 0.293
D1-261-003 D1-261-003 D1-252-050 0.219 08:36 hr 1.343 0.258 0.114 0.028
D1-261-006 D1-261-006 D1-261-001 3.022 10:14 hr 8.221 0.474 0.237 0.123

9/30/2009 39 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D1-261-008 D1-261-008 D1-261-006 3.021 10:16 hr 4.467 0.735 0.367 0.288
D1-261-020 D1-261-020 D1-261-003 0.101 08:49 hr 1.064 0.178 0.079 0.013
D1-261-021 D1-261-021 D1-261-008 3.014 10:15 hr 4.432 0.738 0.369 0.29
D1-261-023 D1-261-023 D1-261-020 0.102 08:46 hr 1.043 0.181 0.081 0.013
D1-261-036 D1-261-036 D1-261-021 3.012 10:16 hr 4.087 0.783 0.392 0.324
D1-261-037 D1-261-037 D1-261-023 0.101 08:39 hr 1.08 0.176 0.078 0.012
D1-261-052 D1-261-052 D1-261-036 3.007 10:18 hr 2.339 1.211 0.605 0.681
D1-261-059 D1-261-059 D1-261-037 0.099 08:32 hr 1.003 0.183 0.082 0.014
D1-261-061 D1-261-061 D1-261-059 0.099 08:29 hr 2.05 0.113 0.05 0.005
D1-261-075 D1-261-075 D1-261-052 2.999 10:03 hr 3.17 0.947 0.473 0.455
D1-261-084 D1-261-084 D1-261-061 0.098 08:29 hr 1.044 0.177 0.079 0.013
D1-261-103 D1-261-103 D1-261-075 2.993 10:02 hr 4.026 0.788 0.394 0.328
D1-261-116 D1-262-001 D1-261-116 0.094 08:21 hr 1.051 0.188 0.107 0.024

D1-261-116A D1-261-116 D1-261-084 0.095 08:33 hr 1.065 0.186 0.107 0.024
D1-261-117 D1-261-117 D1-261-103 2.983 09:59 hr 5.5 0.625 0.313 0.212
D1-261-128 D1-261-128 D1-261-117 2.972 10:01 hr 2.531 1.123 0.562 0.606
D1-262-025 D1-262-025 D1-261-128 2.952 10:01 hr 1.868 1.453 0.726 0.878
D1-262-030 D1-262-030 D1-262-001 0.087 08:14 hr 1.052 0.177 0.101 0.021
D1-262-040 D1-262-040 D1-262-025 2.926 09:57 hr 3.073 0.951 0.476 0.459
D1-262-067 D1-262-067 D1-262-040 2.904 09:48 hr 3.799 0.805 0.402 0.341
D1-262-079 D1-262-079 D1-262-049 0.087 08:01 hr 1.326 0.152 0.087 0.015
D1-262-088 D1-262-088 D1-262-067 2.901 09:48 hr 2.968 0.971 0.485 0.475
D1-262-100 D1-262-100 D1-262-088 2.895 09:48 hr 3.153 0.925 0.462 0.437
D1-271-018 D1-271-017 D1-271-055 2.883 09:33 hr 3.086 0.937 0.469 0.447
D1-271-051 D1-271-051 D1-271-054 2.284 09:29 hr 4.885 0.596 0.341 0.25
D1-271-054 D1-271-054 D1-271-092 2.307 09:31 hr 4.859 0.568 0.284 0.176
D1-271-055 D1-271-055 D1-262-100 2.895 09:36 hr 2.56 1.089 0.545 0.577
D1-271-092 D1-271-092 D1-271-017 2.305 09:29 hr 4.858 0.568 0.284 0.176
D2-212-001 D2-212-001 D2-212-002 0.124 08:54 hr 3.032 0.135 0.135 0.039
D2-212-002 D2-212-002 D2-212-025 0.124 08:58 hr 2.796 0.143 0.143 0.044
D2-212-003 D2-212-003 D2-212-014 0.132 09:00 hr 3.335 0.132 0.132 0.037
D2-212-011 D2-212-011 D2-212-012 0.124 08:59 hr 3.032 0.135 0.135 0.039
D2-212-012 D2-212-012 D2-212-001 0.124 08:54 hr 3.029 0.135 0.135 0.039
D2-212-013 D2-212-013 D2-212-003 0.13 08:58 hr 2.83 0.146 0.146 0.046
D2-212-014 D2-212-014 D3-212-022 0.132 08:54 hr 2.907 0.145 0.145 0.045
D2-212-025 D2-212-025 D2-212-013 0.125 08:59 hr 2.934 0.162 0.244 0.13
D2-241-006 D2-241-006 D2-241-007 0.005 07:53 hr 1.072 0.037 0.056 0.006
D2-241-007 D2-241-007 D3-241-001 0.006 07:44 hr 1.074 0.038 0.057 0.006
D2-251-004 D2-251-004 D3-251-011 6.739 35:15 hr 3.815 1.079 0.27 0.159
D2-251-005 D2-251-005 D2-251-004 5.129 35:14 hr 7.87 0.538 0.134 0.039
D2-251-008 D2-251-008 9008 0.449 33:01 hr 4.005 0.273 0.273 0.163
D2-251-014 D1-251-005 D2-251-014 0.185 09:16 hr 3.244 0.2 0.3 0.196

D2-251-014A D2-251-014 D2-251-008 0.381 32:59 hr 8.832 0.14 0.14 0.042
D2-252-002 D2-252-002 D2-252-004 4.511 11:16 hr 3.467 1.073 0.429 0.383
D2-252-004 D2-252-004 D2-252-005 4.965 11:16 hr 4.925 0.887 0.355 0.27
D2-252-005 D2-252-005 D2-251-005 5.156 35:17 hr 2.668 1.151 0.288 0.18
D2-252-006 D2-252-006 D2-252-005 0.238 09:43 hr 2.353 0.194 0.097 0.02
D2-252-008 D2-252-008 D2-252-006 0.238 09:44 hr 1.26 0.298 0.149 0.048
D2-252-010 D2-252-010 D2-252-008 0.239 09:42 hr 2.097 0.21 0.105 0.023
D2-252-011 D2-252-011 D2-251-004 1.92 08:59 hr 3.906 0.554 0.246 0.133
D2-252-012 D2-252-012 D2-252-010 0.24 09:45 hr 1.33 0.288 0.144 0.045
D2-252-014 D2-252-014 D2-252-012 0.236 09:39 hr 0.549 0.529 0.264 0.153
D2-252-015 D2-252-015 D2-252-011 1.92 08:58 hr 8.878 0.313 0.139 0.041
D2-252-026 D2-252-026 D2-252-015 1.923 08:48 hr 2.743 0.682 0.273 0.163
D2-252-033 D2-252-033 D3-252-012 3.219 10:34 hr 4.254 0.799 0.399 0.336
D2-252-039 D2-252-039 D2-252-033 3.222 10:32 hr 4.073 0.826 0.413 0.357
D2-252-049 D2-252-049 D2-252-039 3.222 10:30 hr 5.776 0.638 0.319 0.221
D2-252-050 D2-252-050 D2-252-026 0.218 08:58 hr 2.109 0.197 0.098 0.02
D2-252-052 D2-252-052 D2-252-050 0.219 09:00 hr 1.464 0.243 0.108 0.024
D2-252-056 D2-252-056 D2-252-052 0.218 08:48 hr 5.677 0.097 0.043 0.003
D2-252-057 D2-252-057 D2-252-049 3.223 10:29 hr 5.943 0.625 0.313 0.212
D2-252-062 D2-252-062 D2-252-057 3.13 10:29 hr 4.091 0.805 0.403 0.341

9/30/2009 40 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D2-252-067 D2-252-067 D2-252-056 0.218 08:47 hr 1.244 0.271 0.12 0.031
D2-252-069 D2-252-069 D2-252-062 3.131 10:30 hr 5.787 0.624 0.312 0.211
D2-252-071 D3-252-054 D2-252-071 1.697 08:30 hr 7.212 0.331 0.147 0.047
D2-252-085 D2-252-085 D2-252-069 3.127 10:29 hr 4.34 0.77 0.385 0.314
D2-252-105 D2-252-105 D2-252-026 1.694 08:37 hr 2.697 0.696 0.348 0.26
D2-271-017 D2-271-017 D2-271-019 0.566 09:22 hr 3.294 0.336 0.269 0.158
D2-271-019 D2-271-019 D2-271-022 0.567 09:30 hr 3.295 0.337 0.269 0.159
D2-271-022 D2-271-022 D2-271-023 0.568 09:28 hr 3.297 0.337 0.27 0.159
D2-271-023 D2-271-023 D2-271-109 0.569 09:29 hr 3.299 0.337 0.27 0.159
D2-271-039 D2-271-039 D2-271-042 2.16 09:30 hr 5.644 0.554 0.369 0.29
D2-271-042 D2-271-042 D2-271-043 2.163 09:30 hr 4.826 0.578 0.33 0.236
D2-271-043 D2-271-043 D2-271-045 2.165 09:30 hr 4.829 0.578 0.331 0.236
D2-271-045 D2-271-045 D1-271-051 2.282 09:30 hr 4.9 0.595 0.34 0.249
D2-271-048 D2-271-048 D2-271-039 1.569 09:30 hr 2.33 0.989 0.792 0.967
D2-271-052 D2-271-052 D2-271-048 1.569 09:32 hr 2.32 0.994 0.795 0.972
D2-271-063 D2-271-063 D2-271-052 1.57 09:20 hr 2.343 0.985 0.788 0.963
D2-271-067 D2-271-067 D2-271-063 1.562 09:19 hr 1.97 1.25 1 1.073
D2-271-075 D2-271-075 D2-271-067 1.555 09:15 hr 1.96 1.25 1 1.054
D2-271-109 D2-271-109 D1-271-017 0.574 09:29 hr 3.307 0.338 0.271 0.16
D2-272-011 D2-272-011 D2-271-075 1.529 09:10 hr 1.928 1.25 1 1.044
D2-272-023 D2-272-023 D2-272-025 1.521 08:47 hr 2.351 0.95 0.76 0.926
D2-272-025 D2-272-025 D2-272-029 1.521 08:49 hr 2.278 0.981 0.785 0.959
D2-272-029 D2-272-029 D2-272-011 1.518 09:03 hr 2.307 0.967 0.773 0.944
D2-272-052 D2-272-052 D2-272-023 1.507 08:40 hr 2.23 0.993 0.794 0.971
D2-272-070 D2-272-070 D2-272-052 1.498 08:33 hr 2.31 0.952 0.762 0.928
D2-272-072 D2-272-072 D2-272-070 1.486 08:32 hr 2.319 0.941 0.753 0.916
D2-272-074 D2-272-074 D2-272-072 1.469 08:18 hr 2.144 1.008 0.806 0.985
D2-272-075 D2-272-075 D2-272-074 1.457 08:13 hr 2.319 0.924 0.739 0.896
D2-281-002 D2-281-002 D2-272-075 1.458 08:08 hr 2.311 0.927 0.742 0.9
D3-212-001 D3-212-001 D3-212-002 0.003 07:42 hr 0.545 0.041 0.061 0.007
D3-212-002 D3-212-002 D3-212-003 0.003 07:41 hr 0.905 0.029 0.043 0.003
D3-212-003 D3-212-003 D3-212-004 0.004 08:03 hr 1.091 0.031 0.046 0.004
D3-212-004 D3-212-004 D3-212-012 0.004 07:57 hr 0.99 0.033 0.049 0.005
D3-212-012 D3-212-012 D3-212-013 0.004 07:58 hr 0.99 0.033 0.049 0.005
D3-212-013 D3-212-013 D3-221-016 0.004 08:01 hr 1.008 0.034 0.051 0.005
D3-212-017 D3-212-017 D3-221-016 0.137 08:55 hr 5.295 0.099 0.099 0.02
D3-212-018 D3-212-018 D3-212-017 0.137 08:55 hr 2.343 0.173 0.173 0.065
D3-212-022 D3-212-022 D3-212-018 0.137 08:59 hr 3.711 0.126 0.126 0.034
D3-212-023 D3-212-023 D3-212-001 0.001 07:25 hr 0.4 0.025 0.038 0.003
D3-221-016 D3-221-016 D3-221-024 0.142 08:58 hr 2.852 0.154 0.154 0.052
D3-221-021 D3-221-021 D4-221-004 0.145 09:00 hr 2.788 0.159 0.159 0.055
D3-221-022 D3-221-022 D3-221-021 0.144 08:59 hr 2.567 0.168 0.168 0.061
D3-221-023 D3-221-023 D3-221-022 0.144 09:00 hr 3.307 0.141 0.141 0.042
D3-221-024 D3-221-024 D3-221-023 0.142 08:57 hr 2.378 0.175 0.175 0.067
D3-232-001 D3-232-015 D3-232-001 0.013 08:06 hr 1.407 0.058 0.087 0.016

D3-232-001A D3-232-001 D3-232-018 0.035 08:08 hr 1.878 0.092 0.138 0.041
D3-232-009 D3-232-009 D3-232-015 0.013 08:04 hr 1.405 0.058 0.087 0.015
D3-232-017 D3-232-017 D4-232-001 0.038 08:13 hr 3.76 0.06 0.09 0.017
D3-232-018 D3-232-018 D3-232-017 0.036 08:09 hr 4.029 0.055 0.083 0.014
D3-241-001 D3-241-001 D3-241-002 0.006 07:49 hr 1.108 0.04 0.06 0.007
D3-241-002 D3-241-002 D3-241-003 0.006 07:45 hr 1.123 0.041 0.061 0.007
D3-241-003 D3-241-003 D3-241-004 0.007 07:46 hr 1.171 0.044 0.065 0.008
D3-241-004 D3-241-004 D3-241-008 0.008 07:56 hr 1.214 0.046 0.069 0.01
D3-241-005 D3-241-009 D3-241-005 0.011 08:06 hr 1.308 0.052 0.078 0.012

D3-241-005A D3-241-005 D3-241-006 0.011 08:08 hr 1.323 0.053 0.079 0.013
D3-241-006 D3-241-006 D3-241-007 0.013 08:07 hr 1.38 0.056 0.084 0.015
D3-241-007 D3-241-007 D3-232-009 0.014 08:15 hr 1.412 0.058 0.087 0.016
D3-241-009 D3-241-008 D3-241-009 0.009 07:59 hr 1.249 0.048 0.072 0.011
D3-251-001 D3-251-001 D4-251-018 9.856 35:17 hr 3.2 1.529 0.34 0.249
D3-251-002 D3-251-002 D3-251-001 9.869 35:17 hr 3.14 1.552 0.345 0.256
D3-251-004 D3-251-004 D3-251-016 6.746 35:17 hr 3.484 1.152 0.288 0.181
D3-251-008 D3-251-008 D3-251-012 6.722 35:16 hr 2.618 1.414 0.354 0.268

9/30/2009 41 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D3-251-011 D3-251-011 D3-251-015 6.75 35:14 hr 6.005 0.784 0.196 0.084
D3-251-012 D3-251-012 D3-251-013 9.883 35:15 hr 2.335 2.066 0.517 0.528
D3-251-013 D3-251-013 D3-251-002 9.879 35:16 hr 3.402 1.465 0.326 0.229
D3-251-014 D3-251-014 D3-251-012 3.218 10:45 hr 2.323 1.29 0.645 0.748
D3-251-015 D3-251-015 D3-251-004 6.749 35:15 hr 3.482 1.153 0.288 0.181
D3-251-016 D3-251-016 D3-251-008 6.728 35:15 hr 4.514 0.956 0.239 0.125
D3-252-008 D3-252-008 D3-251-014 3.22 10:45 hr 2.58 1.181 0.591 0.656
D3-252-012 D3-252-012 D3-252-008 3.219 10:46 hr 4.005 0.836 0.418 0.365
D3-252-045 D2-252-071 D3-252-045 1.696 08:30 hr 6.47 0.374 0.187 0.076

D3-252-045A D3-252-045 D2-252-105 1.699 08:30 hr 5.806 0.403 0.202 0.089
D3-252-057 D3-252-057 D3-252-054 1.694 08:30 hr 7.207 0.331 0.147 0.047
D3-261-010 D3-261-010 D3-252-057 1.693 08:30 hr 7.207 0.331 0.147 0.047
D3-261-014 D3-261-014 D3-261-010 1.446 08:29 hr 3.182 0.524 0.233 0.119
D3-261-025 D3-261-025 D3-261-014 1.215 08:43 hr 3.036 0.479 0.213 0.099
D3-261-045 D3-261-045 D3-261-025 1.216 08:32 hr 3.036 0.479 0.213 0.099
D3-261-075 D3-261-075 D3-261-045 1.216 08:32 hr 3.059 0.477 0.212 0.098
D3-261-086 D3-261-086 D3-261-075 1.094 08:31 hr 3.032 0.467 0.234 0.12
D3-261-117 D3-261-117 D3-261-086 1.087 08:33 hr 3.035 0.465 0.232 0.119
D3-261-130 D3-261-130 D3-261-117 1.085 08:31 hr 2.585 0.52 0.26 0.148
D3-262-017 D3-262-017 D3-261-130 1.079 08:32 hr 2.581 0.519 0.259 0.147
D3-262-018 D3-262-018 D3-262-017 0.706 08:30 hr 2.611 0.382 0.191 0.08
D3-262-042 D3-262-042 D3-262-018 0.306 08:30 hr 1.687 0.29 0.145 0.045
D3-262-065 D3-262-065 D3-262-122 0.276 08:21 hr 1.596 0.314 0.209 0.096
D3-262-083 D3-262-083 D3-262-065 0.265 08:16 hr 1.778 0.283 0.188 0.078
D3-262-122 D3-262-122 D3-262-042 0.283 08:29 hr 1.607 0.317 0.212 0.098
D3-271-013 D3-271-013 D3-262-083 0.252 08:03 hr 1.76 0.274 0.183 0.073
D3-271-019 D3-271-019 D3-271-024 0.569 09:16 hr 3.297 0.337 0.27 0.159
D3-271-024 D3-271-024 D2-271-017 0.568 09:17 hr 3.296 0.337 0.269 0.159
D3-271-029 D3-271-029 D3-271-013 0.004 07:48 hr 0.518 0.041 0.027 0.001
D3-271-038 D3-271-038 D3-271-019 0.569 09:15 hr 3.299 0.337 0.27 0.159
D3-271-055 D3-271-055 D3-271-038 0.571 09:16 hr 3.302 0.338 0.27 0.16
D3-271-059 D3-271-059 D3-271-055 0.567 09:12 hr 3.299 0.336 0.269 0.158
D3-271-068 D3-271-068 D3-271-069 0.569 08:59 hr 3.297 0.337 0.27 0.159
D3-271-069 D3-271-069 D3-271-070 0.569 09:00 hr 3.298 0.337 0.27 0.159
D3-271-070 D3-271-070 D3-271-072 0.568 09:02 hr 3.297 0.337 0.269 0.159
D3-271-072 D3-271-072 D3-271-059 0.568 09:12 hr 3.297 0.337 0.269 0.159
D3-271-075 D3-271-075 D3-271-068 0.569 08:59 hr 3.299 0.337 0.27 0.159
D3-271-111 D3-271-111 D3-271-029 0.002 07:58 hr 0.446 0.031 0.02 0.001
D3-281-006 D3-281-006 D2-281-002 1.458 08:01 hr 2.376 0.903 0.723 0.872
D4-221-004 D4-221-004 D4-221-005 0.146 09:14 hr 3.029 0.151 0.151 0.049
D4-221-005 D4-221-005 D4-221-008 0.146 09:01 hr 2.66 0.166 0.166 0.06
D4-221-008 D4-221-008 D4-221-009 0.148 09:09 hr 2.97 0.154 0.154 0.052
D4-221-009 D4-221-009 D4-221-010 0.149 09:08 hr 2.817 0.148 0.118 0.03
D4-221-010 D4-221-010 D4-221-011 0.15 09:12 hr 3.219 0.136 0.109 0.025
D4-221-011 D4-221-011 D4-221-015 0.155 09:11 hr 1.868 0.201 0.161 0.056
D4-232-001 D4-232-001 D4-232-002 0.038 08:03 hr 4.729 0.051 0.077 0.012
D4-232-002 D4-232-002 D4-232-003 0.039 08:11 hr 4.366 0.055 0.083 0.014
D4-232-003 D4-232-003 D4-232-004 0.039 08:17 hr 2.61 0.079 0.119 0.03
D4-232-004 D4-232-004 D4-232-005 0.04 08:06 hr 2.064 0.095 0.142 0.043
D4-232-005 D4-232-005 D4-232-006 0.041 08:25 hr 2.112 0.094 0.141 0.043
D4-232-006 D4-232-006 D4-232-007 0.041 08:22 hr 2.386 0.086 0.13 0.036
D4-232-007 D4-232-007 D4-232-008 0.05 08:14 hr 1.612 0.13 0.194 0.083
D4-232-008 D4-232-008 9000 0.049 08:13 hr 2.081 0.108 0.162 0.057
D4-251-001 D4-251-001 E1-251-002 10.172 35:33 hr 3.195 1.567 0.348 0.26
D4-251-005 D4-251-005 D4-251-019 10.179 35:32 hr 2.418 1.929 0.429 0.382
D4-251-008 D4-251-008 D4-251-005 9.837 35:19 hr 3.039 1.586 0.352 0.266
D4-251-018 D4-251-018 D4-251-008 9.842 35:15 hr 3.193 1.53 0.34 0.249
D4-251-019 D4-251-019 D4-251-001 10.174 35:30 hr 2.421 1.927 0.428 0.381
D4-271-014 D4-271-014 D4-271-015 0.573 08:58 hr 3.305 0.338 0.271 0.16
D4-271-015 D4-271-015 D4-271-018 0.572 08:58 hr 3.303 0.338 0.27 0.16
D4-271-018 D4-271-018 D4-271-021 0.572 09:01 hr 3.304 0.338 0.271 0.16
D4-271-021 D4-271-021 D3-271-075 0.571 09:02 hr 3.303 0.338 0.27 0.16

9/30/2009 42 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E1-221-001 D4-221-015 E1-221-001 0.155 09:09 hr 1.985 0.193 0.155 0.052
E1-221-001A E1-221-001 E1-222-004 0.158 09:12 hr 2.093 0.189 0.151 0.05
E1-222-004 E1-222-004 E1-222-005 0.16 09:15 hr 4.43 0.117 0.1 0.021
E1-222-005 E1-222-005 E1-222-006 0.161 09:15 hr 3.187 0.144 0.115 0.028
E1-222-006 E1-222-006 E1-222-007 0.162 09:16 hr 2.62 0.165 0.132 0.037
E1-222-007 E1-222-007 E1-222-011 0.163 09:17 hr 2.626 0.165 0.132 0.037
E1-222-011 E1-222-011 E1-222-012 0.164 09:17 hr 3.258 0.134 0.089 0.016
E1-222-012 E1-222-012 E2-222-075 0.166 09:24 hr 2.112 0.181 0.121 0.031
E1-231-012 E1-231-012 E2-231-021 0.217 08:16 hr 3.761 0.202 0.303 0.199
E1-242-001 E1-242-001 E2-242-034 11.315 35:31 hr 3.175 1.703 0.378 0.304
E1-242-002 E1-242-002 E1-242-001 1.261 10:15 hr 2.606 0.576 0.288 0.181
E1-251-001 E1-251-001 E1-242-001 10.154 35:32 hr 5.452 1.066 0.237 0.123
E1-251-002 E1-251-002 E1-251-001 10.163 35:33 hr 3.023 1.631 0.362 0.281
E1-251-003 E1-251-003 E1-251-025 1.259 10:18 hr 2.33 0.623 0.312 0.211
E1-251-004 E1-251-004 E1-251-003 1.252 10:04 hr 2.241 0.639 0.319 0.221
E1-251-007 E1-251-007 E2-251-027 1.225 10:02 hr 2.786 0.538 0.269 0.158
E1-251-018 E1-251-018 E1-251-007 1.223 10:02 hr 3.097 0.498 0.249 0.136
E1-251-019 E1-251-019 E1-251-018 1.218 10:00 hr 3.107 0.496 0.248 0.135
E1-251-020 E1-251-020 E1-251-019 1.209 09:59 hr 2.829 0.527 0.263 0.152
E1-251-021 E1-251-021 E1-251-020 1.208 10:00 hr 2.824 0.527 0.264 0.152
E1-251-023 E1-251-023 E1-251-021 1.204 10:01 hr 2.843 0.523 0.262 0.15
E1-251-025 E1-251-025 E1-242-002 1.261 10:15 hr 2.329 0.624 0.312 0.211
E1-271-068 E1-271-068 E1-271-072 0.575 08:46 hr 3.309 0.339 0.271 0.161
E1-271-072 E1-271-072 E1-271-076 0.574 08:47 hr 3.306 0.339 0.271 0.16
E1-271-076 E1-271-076 D4-271-014 0.573 08:57 hr 3.304 0.338 0.271 0.16
E2-202-016 E2-202-016 E3-202-009 0.154 07:59 hr 3.365 0.171 0.257 0.144
E2-222-015 E2-222-015 E2-222-036 0.605 33:45 hr 4.969 0.245 0.164 0.058
E2-222-016 E2-222-016 E2-222-015 0.449 43:59 hr 11.079 0.134 0.134 0.038
E2-222-017 E2-222-017 E2-222-016 0.173 09:27 hr 5.329 0.1 0.066 0.009
E2-222-028 E2-222-028 E2-222-029 0.208 08:15 hr 3.718 0.198 0.296 0.191

E2-222-028A E2-222-007 E2-222-028 0.21 08:15 hr 3.725 0.198 0.297 0.193
E2-222-029 E2-222-029 E2-222-030 0.207 08:15 hr 3.714 0.197 0.296 0.19
E2-222-030 E2-222-030 E2-222-031 0.205 08:15 hr 3.702 0.196 0.294 0.188
E2-222-031 E2-222-031 E2-222-048 0.205 08:16 hr 3.702 0.196 0.294 0.188
E2-222-036 E2-222-036 E2-222-037 0.603 33:45 hr 4.668 0.256 0.17 0.063
E2-222-037 E2-222-037 E3-222-065 0.603 33:45 hr 4.739 0.253 0.169 0.062
E2-222-040 E2-222-040 E2-222-015 0.226 08:15 hr 3.938 0.201 0.301 0.198
E2-222-044 E2-222-044 E2-222-017 0.173 09:25 hr 2.005 0.193 0.129 0.035
E2-222-048 E2-222-048 E2-222-050 0.201 08:15 hr 3.681 0.194 0.291 0.185
E2-222-050 E2-222-050 E2-222-040 0.227 08:15 hr 5.611 0.157 0.235 0.121
E2-222-067 E2-222-067 E2-222-044 0.171 09:22 hr 2.641 0.159 0.106 0.024
E2-222-075 E2-222-075 E2-222-067 0.17 09:21 hr 2.651 0.158 0.105 0.023
E2-231-002 E2-231-002 E2-222-007 0.209 08:16 hr 3.564 0.173 0.173 0.065
E2-231-005 E2-231-005 E2-231-002 0.212 08:16 hr 3.569 0.175 0.175 0.066
E2-231-006 E2-231-006 E2-231-005 0.214 08:15 hr 3.587 0.175 0.175 0.067
E2-231-013 E2-231-013 E2-231-006 0.215 08:15 hr 3.755 0.201 0.302 0.198
E2-231-021 E2-231-021 E2-231-013 0.214 08:16 hr 3.748 0.201 0.301 0.197
E2-231-028 E2-231-028 E2-231-029 0.217 08:00 hr 3.045 0.235 0.353 0.267
E2-231-029 E2-231-029 E2-231-030 0.217 08:15 hr 2.944 0.241 0.362 0.28
E2-231-030 E2-231-030 E2-231-031 0.216 08:14 hr 2.671 0.258 0.388 0.318
E2-231-031 E2-231-031 E2-231-035 0.216 08:16 hr 3.419 0.216 0.324 0.226
E2-231-035 E2-231-035 E2-231-037 0.214 08:15 hr 3.748 0.201 0.301 0.197
E2-231-037 E2-231-037 E1-231-012 0.213 08:15 hr 3.743 0.2 0.3 0.196
E2-242-004 E2-242-004 E3-242-012 11.285 35:50 hr 3.256 1.668 0.371 0.293
E2-242-011 E2-242-011 E2-242-004 11.296 35:49 hr 3.094 1.733 0.385 0.314
E2-242-017 E2-242-017 E2-242-011 11.3 35:49 hr 2.618 1.966 0.437 0.395
E2-242-024 E2-242-024 E2-242-017 11.303 35:33 hr 3.548 1.567 0.348 0.261
E2-242-034 E2-242-034 E2-242-024 11.312 35:32 hr 3.113 1.727 0.384 0.312
E2-251-027 E2-251-027 E1-251-004 1.249 10:00 hr 2.451 0.598 0.299 0.194
E2-251-058 E2-251-058 E1-251-023 1.199 09:58 hr 3.74 0.43 0.215 0.101
E2-252-192 E2-252-192 E2-251-058 1.199 10:01 hr 4.95 0.397 0.265 0.154
E2-252-193 E2-252-193 E2-252-196 1.196 09:52 hr 5.353 0.375 0.25 0.137

9/30/2009 43 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E2-252-194 E2-252-194 E2-252-193 1.195 09:45 hr 5.352 0.375 0.25 0.137
E2-252-196 E2-252-196 E2-252-192 1.198 09:56 hr 5.358 0.375 0.25 0.137
E2-271-073 E2-271-076 E2-271-078 0.581 08:31 hr 3.319 0.341 0.273 0.163
E2-271-077 E2-271-078 E2-271-081 0.578 08:31 hr 3.314 0.34 0.272 0.162
E2-271-081 E2-271-081 E2-271-086 0.577 08:44 hr 3.312 0.34 0.272 0.161
E2-271-086 E2-271-086 E1-271-068 0.577 08:46 hr 3.311 0.339 0.272 0.161
E3-202-008 E3-202-010 E3-202-008 0.157 08:13 hr 2.639 0.188 0.226 0.112

E3-202-008A E3-202-008 E3-202-011 0.16 08:11 hr 2.654 0.19 0.228 0.114
E3-202-009 E3-202-009 E3-202-BV 0.155 08:01 hr 2.634 0.187 0.224 0.11
E3-202-011 E3-202-011 E3-202-012 0.162 08:16 hr 2.729 0.187 0.225 0.111
E3-202-012 E3-202-012 E4-202-001 0.162 08:19 hr 3.918 0.146 0.175 0.067
E3-222-051 E3-222-051 E3-231-006 0.605 08:33 hr 2.41 0.408 0.272 0.162

E3-222-051A E3-222-064 E3-222-051 0.606 08:31 hr 2.748 0.372 0.248 0.134
E3-222-065 E3-222-065 E3-222-064 0.602 33:45 hr 3.331 0.323 0.215 0.102
E3-231-006 E3-231-006 E4-231-005 0.606 08:37 hr 2.32 0.393 0.225 0.111
E3-241-015 E3-241-015 E4-241-016 12.449 36:04 hr 4.532 1.407 0.313 0.212
E3-241-022 E3-241-022 E3-241-015 12.453 36:02 hr 4.309 1.46 0.324 0.228
E3-241-028 E3-241-028 E3-241-022 12.456 36:01 hr 3.469 1.712 0.38 0.307
E3-241-034 E3-241-034 E3-241-028 1.3 10:01 hr 3.579 0.533 0.355 0.27
E3-241-036 E3-241-036 E3-241-034 1.269 09:59 hr 3.69 0.511 0.341 0.25
E3-241-048 E3-241-048 E3-241-049 1.252 09:58 hr 2.845 0.614 0.409 0.352
E3-241-049 E3-241-049 E3-241-036 1.264 10:00 hr 4.13 0.47 0.313 0.213
E3-242-002 E3-242-002 E3-241-028 11.279 36:01 hr 3.614 1.544 0.343 0.253
E3-242-012 E3-242-012 E3-242-002 11.28 36:00 hr 4.082 1.413 0.314 0.214
E3-252-001 E3-252-001 E3-252-003 1.194 09:46 hr 2.593 0.636 0.424 0.374
E3-252-003 E3-252-003 E3-252-004 1.195 09:47 hr 2.605 0.634 0.422 0.372
E3-252-004 E3-252-004 E3-252-084 1.193 09:44 hr 5.334 0.375 0.25 0.137
E3-252-084 E3-252-084 E2-252-194 1.195 09:46 hr 5.351 0.375 0.25 0.137
E3-252-085 E3-252-085 E3-252-001 1.193 09:43 hr 2.59 0.636 0.424 0.374
E3-271-068 E3-271-068 E3-271-072 0.526 08:30 hr 3.231 0.324 0.259 0.147
E3-271-072 E3-271-072 E3-271-074 0.536 08:31 hr 3.242 0.327 0.262 0.15
E3-271-074 E3-271-074 E2-271-076 0.572 08:30 hr 3.304 0.338 0.27 0.16
E3-271-121 E3-271-121 E3-271-123 0.505 08:30 hr 3.19 0.317 0.254 0.141
E3-271-122 E3-271-122 E3-271-121 0.5 08:28 hr 2.729 0.352 0.282 0.173
E3-271-123 E3-271-123 E3-271-068 0.511 08:30 hr 3.198 0.319 0.255 0.143
E4-202-001 E4-202-001 E4-202-002 0.163 08:27 hr 3.865 0.138 0.138 0.041
E4-202-002 E4-202-002 E4-202-003 0.163 08:27 hr 3.289 0.154 0.154 0.051
E4-202-003 E4-202-003 E4-202-009 0.163 08:25 hr 3.282 0.154 0.154 0.052
E4-202-007 E4-202-007 E4-202-013 0.169 08:30 hr 3.365 0.155 0.155 0.052
E4-202-009 E4-202-009 E4-202-007 0.165 08:24 hr 3.291 0.155 0.155 0.052
E4-202-013 E4-202-013 E4-202-014 0.169 08:30 hr 3.368 0.155 0.155 0.052
E4-202-014 E4-202-014 F1-202-010 0.169 08:29 hr 3.811 0.143 0.143 0.044
E4-231-005 E4-231-005 E4-231-006 0.604 44:14 hr 4.255 0.257 0.147 0.047
E4-231-006 E4-231-006 E4-231-008 0.604 44:15 hr 4.262 0.257 0.147 0.047
E4-231-007 E4-231-007 F1-231-002 0.605 44:18 hr 2.04 0.439 0.263 0.152
E4-231-008 E4-231-008 E4-231-007 0.603 44:15 hr 2.383 0.392 0.235 0.122
E4-232-016 E4-232-016 F1-232-033 12.502 36:17 hr 3.452 1.723 0.383 0.311
E4-241-005 E4-241-005 E4-232-016 12.506 36:17 hr 3.596 1.672 0.372 0.294
E4-241-016 E4-241-016 E4-241-005 12.438 36:02 hr 4.678 1.374 0.305 0.203
E4-241-075 E4-241-075 E4-241-077 1.097 10:00 hr 4.686 0.388 0.258 0.146
E4-241-077 E4-241-077 E4-241-078 1.097 09:58 hr 2.812 0.561 0.374 0.298
E4-241-078 E4-241-078 E4-241-079 1.101 10:01 hr 3.091 0.525 0.35 0.263
E4-241-079 E4-241-079 E4-241-080 1.22 09:58 hr 2.673 0.631 0.421 0.37
E4-241-080 E4-241-080 E3-241-048 1.224 10:02 hr 2.678 0.632 0.421 0.37
E4-241-081 E4-241-081 E4-241-075 1.096 09:59 hr 3.535 0.474 0.316 0.217
E4-242-014 E4-242-014 E4-241-081 1.073 10:01 hr 3.234 0.498 0.332 0.238
E4-242-029 E4-242-029 E4-242-014 1.069 09:46 hr 2.676 0.571 0.381 0.308
E4-242-034 E4-242-034 E4-242-029 1.066 09:45 hr 3.004 0.523 0.349 0.261
E4-242-036 E4-242-036 E4-242-034 1.064 09:43 hr 3.001 0.523 0.349 0.261
E4-242-045 E4-242-045 E4-242-036 1.062 09:45 hr 3.002 0.522 0.348 0.26
E4-242-057 E4-242-057 E4-242-045 1.055 09:45 hr 2.804 0.547 0.364 0.284
E4-242-062 E4-242-062 E4-242-057 1.049 09:43 hr 2.767 0.549 0.366 0.286

9/30/2009 44 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E4-242-069 E4-242-069 E4-242-062 1.044 09:32 hr 2.498 0.591 0.394 0.328
E4-242-078 E4-242-078 E4-242-069 1.032 09:31 hr 2.603 0.568 0.379 0.305
E4-251-001 E4-251-001 E4-242-078 1.031 09:29 hr 2.645 0.561 0.374 0.298
E4-252-009 E4-252-009 E3-252-085 1.193 09:43 hr 2.589 0.636 0.424 0.375
E4-252-010 E4-252-010 E4-252-009 1.194 09:44 hr 2.585 0.637 0.425 0.375
E4-252-011 E4-252-011 E4-252-010 1.194 09:44 hr 2.595 0.635 0.423 0.374
E4-252-013 E4-252-013 E4-252-014 1.194 09:28 hr 3.714 0.487 0.325 0.228
E4-252-014 E4-252-014 E4-252-019 1.195 09:29 hr 3.639 0.495 0.33 0.235
E4-252-019 E4-252-019 E4-252-021 1.195 09:32 hr 2.83 0.595 0.397 0.332
E4-252-021 E4-252-021 E4-252-023 1.194 09:33 hr 2.854 0.591 0.394 0.328
E4-252-023 E4-252-023 E4-252-011 1.194 09:33 hr 2.62 0.631 0.42 0.369
E4-252-033 E4-252-033 E4-252-013 1.194 09:30 hr 3.23 0.54 0.36 0.277
E4-252-035 E4-252-035 E4-252-033 1.193 09:25 hr 5.16 0.384 0.256 0.144
E4-252-037 E4-252-037 E4-252-035 1.193 09:24 hr 3.843 0.475 0.317 0.217
E4-271-058 E4-271-058 E4-271-060 0.484 08:15 hr 1.965 0.436 0.349 0.261
E4-271-060 E4-271-060 E4-271-062 0.487 08:23 hr 3.294 0.302 0.242 0.128
E4-271-062 E4-271-062 E4-271-063 0.488 08:29 hr 3.686 0.28 0.224 0.11
E4-271-063 E4-271-063 E4-271-064 0.488 08:27 hr 4.038 0.262 0.21 0.096
E4-271-064 E4-271-064 E3-271-122 0.498 08:29 hr 2.884 0.337 0.27 0.159
F1-202-005 F1-202-005 F1-202-007 0.184 08:28 hr 3.249 0.155 0.124 0.033
F1-202-006 F1-202-006 F1-202-005 0.183 08:28 hr 3.416 0.153 0.131 0.037
F1-202-007 F1-202-007 F2-202-001 0.195 08:30 hr 3.882 0.143 0.114 0.028
F1-202-008 F1-202-008 F1-202-006 0.184 08:31 hr 2.483 0.186 0.149 0.048
F1-202-009 F1-202-009 F1-202-008 0.182 08:28 hr 3.52 0.158 0.158 0.054
F1-202-010 F1-202-010 F1-202-009 0.17 08:30 hr 3.657 0.147 0.147 0.047
F1-231-001 F1-231-001 F2-231-024 0.603 44:34 hr 1.754 0.477 0.273 0.163

F1-231-001A F1-231-003 F1-231-001 0.601 34:18 hr 2.132 0.423 0.254 0.141
F1-231-002 F1-231-002 F1-231-003 0.603 44:19 hr 1.963 0.45 0.27 0.159
F1-232-001 F1-232-001 F2-231-023 12.74 36:32 hr 3.574 1.703 0.378 0.304
F1-232-002 F1-232-002 F1-232-001 12.744 36:32 hr 3.339 1.792 0.398 0.334
F1-232-008 F1-232-008 F1-232-066 0.29 09:29 hr 2.832 0.233 0.187 0.076
F1-232-012 F1-232-012 F1-232-066 12.485 36:15 hr 3.403 1.74 0.387 0.317
F1-232-013 F1-232-013 F1-232-008 0.291 09:31 hr 1.982 0.301 0.241 0.127
F1-232-014 F1-232-014 F1-232-017 0.154 09:47 hr 2.07 0.187 0.15 0.048
F1-232-017 F1-232-017 F1-232-019 0.155 09:49 hr 1.689 0.217 0.173 0.065
F1-232-019 F1-232-019 F1-232-013 0.291 09:30 hr 1.99 0.3 0.24 0.126
F1-232-033 F1-232-033 F1-232-012 12.495 36:18 hr 3.52 1.698 0.377 0.303
F1-232-066 F1-232-066 F1-232-002 12.746 36:31 hr 3.422 1.759 0.391 0.323
F1-241-050 F1-241-050 F1-242-001 0.016 08:31 hr 1.387 0.053 0.043 0.003
F1-241-109 F1-241-109 F1-241-050 0.014 08:24 hr 0.711 0.077 0.061 0.007
F1-241-110 F1-241-110 F1-241-109 0.011 08:27 hr 0.674 0.068 0.055 0.006
F1-242-001 F1-242-001 E4-241-081 0.024 08:21 hr 1.573 0.065 0.052 0.005
F1-251-003 F1-251-003 E4-251-001 1.029 09:29 hr 2.569 0.572 0.382 0.309
F1-251-015 F1-251-015 F1-251-003 0.906 09:32 hr 3.24 0.479 0.383 0.311
F1-251-023 F1-251-023 F1-251-015 0.901 09:31 hr 3.337 0.467 0.373 0.297
F1-251-031 F1-251-031 F1-251-023 0.857 09:30 hr 3.875 0.403 0.323 0.225
F1-251-033 F1-251-033 F1-251-031 0.854 09:30 hr 3.172 0.466 0.373 0.296
F1-251-034 F1-251-034 F1-251-106 0.849 09:29 hr 2.942 0.49 0.392 0.325
F1-251-039 F1-251-039 F1-251-034 0.843 09:31 hr 3.273 0.451 0.361 0.278
F1-251-040 F1-251-040 F1-251-039 0.831 09:32 hr 3.17 0.457 0.365 0.285
F1-251-041 F1-251-041 F1-251-040 0.824 09:28 hr 3.21 0.449 0.36 0.277
F1-251-044 F1-251-044 F1-251-041 0.817 09:31 hr 3.204 0.447 0.358 0.274
F1-251-047 F1-251-047 F1-251-044 0.81 09:30 hr 3.122 0.453 0.363 0.281
F1-251-048 F1-251-048 F1-251-068 0.805 09:30 hr 3.348 0.429 0.343 0.253
F1-251-049 F1-251-049 F1-251-108 0.774 09:29 hr 3.015 0.45 0.36 0.277
F1-251-050 F1-251-050 F1-251-049 0.771 09:29 hr 3.336 0.416 0.333 0.239
F1-251-068 F1-251-068 F1-251-047 0.807 09:30 hr 3.349 0.429 0.343 0.254
F1-251-106 F1-251-106 F1-251-033 0.852 09:29 hr 2.942 0.491 0.393 0.326
F1-251-108 F1-251-108 F1-251-048 0.803 09:28 hr 3.069 0.512 0.512 0.521
F1-252-017 F1-252-017 E4-252-037 1.193 09:15 hr 4.542 0.421 0.281 0.172
F1-252-033 F1-252-033 F1-252-017 1.193 09:15 hr 4.542 0.421 0.281 0.172
F1-252-039 F1-252-039 F1-252-033 1.195 09:17 hr 4.17 0.448 0.299 0.194

9/30/2009 45 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F1-261-003 F1-261-003 F1-261-004 1.178 09:14 hr 5.574 0.39 0.312 0.211
F1-261-004 F1-261-004 F1-252-039 1.18 09:14 hr 5.225 0.378 0.252 0.139
F1-261-009 F1-261-009 F1-261-003 1.179 09:15 hr 3.974 0.5 0.4 0.338
F1-261-026 F1-261-026 F1-261-009 1.178 09:14 hr 3.974 0.5 0.4 0.337
F1-261-040 F1-261-040 F1-261-026 1.175 09:15 hr 3.963 0.5 0.4 0.337
F1-261-048 F1-261-048 F1-261-040 1.161 09:13 hr 3.949 0.497 0.398 0.333
F1-261-058 F1-261-058 F1-261-048 1.158 09:12 hr 4.753 0.433 0.346 0.258
F1-261-064 F1-261-064 F1-261-058 1.156 09:00 hr 4.51 0.449 0.359 0.276
F1-261-070 F1-261-070 F1-261-064 1.14 09:00 hr 4.493 0.446 0.357 0.272
F1-261-075 F1-261-075 F1-261-070 1.139 09:00 hr 4.069 0.479 0.384 0.312
F1-261-078 F1-261-078 F1-261-075 1.092 09:01 hr 4.021 0.468 0.375 0.299
F1-261-081 F1-261-081 F1-261-078 1.091 09:00 hr 3.575 0.511 0.409 0.351
F1-261-089 F1-261-089 F1-261-081 1.091 09:01 hr 3.575 0.511 0.409 0.351
F1-261-095 F1-261-095 F1-261-089 1.072 09:00 hr 3.57 0.505 0.404 0.343
F1-261-097 F1-261-097 F1-261-095 1.072 08:59 hr 3.568 0.505 0.404 0.343
F1-261-106 F1-261-106 F1-261-097 1.072 09:00 hr 3.571 0.505 0.404 0.343
F1-271-101 F1-271-101 F1-271-103 0.408 08:05 hr 1.873 0.399 0.319 0.22
F1-271-103 F1-271-103 E4-271-058 0.482 08:13 hr 2.286 0.39 0.312 0.211
F2-202-001 F2-202-001 F2-202-023 0.196 08:29 hr 3.094 0.168 0.134 0.039
F2-202-002 F2-202-002 F2-202-007 0.203 08:30 hr 3.083 0.172 0.137 0.041
F2-202-003 F2-202-003 F2-202-005 0.199 08:29 hr 3.158 0.167 0.134 0.038
F2-202-004 F2-202-004 F2-202-006 0.208 08:32 hr 3.02 0.177 0.142 0.043
F2-202-005 F2-202-005 F2-202-002 0.201 08:29 hr 3.24 0.165 0.132 0.037
F2-202-006 F2-202-006 F2-202-024 0.212 08:30 hr 4.079 0.146 0.117 0.029
F2-202-007 F2-202-007 F2-202-004 0.207 08:30 hr 3.274 0.167 0.134 0.038
F2-202-023 F2-202-023 F2-202-003 0.198 08:30 hr 2.87 0.178 0.142 0.044
F2-202-024 F2-202-024 F3-202-006 0.215 08:45 hr 3.488 0.164 0.132 0.037
F2-231-004 F2-231-004 F3-231-015 13.255 36:51 hr 2.946 2.029 0.451 0.418
F2-231-010 F2-231-010 F2-231-004 13.273 36:50 hr 3.598 1.747 0.388 0.319
F2-231-016 F2-231-016 F2-231-010 12.722 36:33 hr 3.555 1.708 0.38 0.306
F2-231-023 F2-231-023 F2-231-016 12.734 36:34 hr 3.432 1.754 0.39 0.321
F2-231-024 F2-231-024 F2-231-010 0.606 34:33 hr 1.542 0.526 0.3 0.196
F2-232-002 F2-232-002 F2-232-003 0.144 09:40 hr 1.611 0.212 0.17 0.063
F2-232-003 F2-232-003 F2-232-004 0.146 09:42 hr 1.601 0.215 0.172 0.064
F2-232-004 F2-232-004 F2-232-005 0.151 09:44 hr 1.616 0.219 0.175 0.067
F2-232-005 F2-232-005 F2-232-006 0.151 09:42 hr 1.582 0.223 0.178 0.069
F2-232-006 F2-232-006 F1-232-014 0.153 09:45 hr 1.694 0.214 0.171 0.064
F2-232-007 F2-232-007 F2-232-002 0.143 09:32 hr 1.419 0.231 0.185 0.075
F2-242-055 F2-242-055 F1-241-110 0.01 08:18 hr 0.621 0.064 0.051 0.005
F2-242-056 F2-242-056 F2-242-055 0.01 08:12 hr 0.659 0.061 0.049 0.005
F2-251-012 F2-251-012 F2-251-028 0.705 09:28 hr 3.445 0.381 0.305 0.202
F2-251-016 F2-251-016 F2-251-017 0.717 09:31 hr 3.388 0.391 0.313 0.212
F2-251-017 F2-251-017 F2-252-027 0.723 09:27 hr 3.491 0.384 0.307 0.205
F2-251-018 F2-251-018 F1-251-050 0.767 09:29 hr 3.652 0.388 0.311 0.209
F2-251-028 F2-251-028 F2-251-016 0.709 09:30 hr 3.451 0.382 0.306 0.203
F2-252-027 F2-252-027 F2-251-018 0.764 09:28 hr 3.544 0.396 0.317 0.217
F2-261-053 F2-261-053 F1-261-106 0.874 09:01 hr 4.667 0.358 0.286 0.179
F2-262-011 F2-262-011 F2-261-053 0.862 09:01 hr 4.078 0.39 0.312 0.211
F2-262-017 F2-262-017 F2-262-011 0.827 09:01 hr 4.749 0.34 0.272 0.161
F2-262-020 F2-262-020 F2-262-017 0.825 09:00 hr 4.745 0.339 0.271 0.161
F2-262-029 F2-262-029 F2-262-020 0.825 09:01 hr 4.188 0.371 0.297 0.192
F2-262-032 F2-262-032 F2-262-029 0.824 09:01 hr 3.001 0.472 0.378 0.303
F2-262-038 F2-262-038 F2-262-032 0.781 09:01 hr 3.574 0.4 0.32 0.221
F3-202-006 F3-202-006 F3-202-007 0.219 08:37 hr 3.188 0.177 0.142 0.043
F3-202-007 F3-202-007 F3-211-010 0.236 08:33 hr 3.262 0.184 0.147 0.047
F3-211-010 F3-211-010 F3-211-011 0.245 08:37 hr 3.571 0.177 0.142 0.043
F3-211-011 F3-211-011 F3-211-012 0.247 08:41 hr 3.323 0.187 0.15 0.048
F3-211-012 F3-211-012 F3-211-013 0.282 08:36 hr 3.543 0.196 0.157 0.053
F3-211-013 F3-211-013 F4-211-002 0.285 08:37 hr 3.427 0.202 0.161 0.057
F3-222-007 F3-222-007 F3-222-019 13.235 37:17 hr 3.492 1.783 0.396 0.331
F3-222-008 F3-222-008 F3-222-007 13.245 37:04 hr 3.43 1.808 0.402 0.34

F3-222-008A F3-222-020 F3-222-008 13.255 37:02 hr 3.673 1.719 0.382 0.31

9/30/2009 46 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F3-222-019 F3-222-019 F4-222-013 13.232 37:18 hr 3.365 1.832 0.407 0.348
F3-231-015 F3-231-015 F3-222-020 13.253 37:03 hr 2.946 2.029 0.451 0.418
F3-232-001 F3-232-001 F2-232-007 0.143 09:37 hr 1.683 0.205 0.164 0.058
F3-232-002 F3-232-002 F3-232-001 0.143 09:32 hr 1.482 0.224 0.179 0.07
F3-232-003 F3-232-003 F3-232-002 0.143 09:30 hr 1.524 0.22 0.176 0.068
F3-232-004 F3-232-004 F3-232-005 0.14 09:23 hr 1.762 0.191 0.144 0.044
F3-232-005 F3-232-005 F3-232-006 0.142 09:30 hr 1.559 0.21 0.157 0.054
F3-232-006 F3-232-006 F3-232-007 0.142 09:25 hr 1.777 0.192 0.144 0.045
F3-232-007 F3-232-007 F3-232-003 0.144 09:29 hr 2.622 0.152 0.121 0.031
F3-241-004 F3-241-004 F3-242-011 0.006 07:55 hr 0.916 0.036 0.029 0.001
F3-241-005 F3-241-005 F3-241-004 0.005 07:47 hr 0.529 0.049 0.039 0.003
F3-241-006 F3-241-006 F3-241-005 0.004 07:48 hr 0.492 0.039 0.031 0.002
F3-242-010 F3-242-010 F2-242-056 0.009 08:03 hr 0.623 0.064 0.051 0.005
F3-242-011 F3-242-011 F3-242-010 0.008 08:00 hr 0.609 0.06 0.048 0.004
F3-251-023 F3-251-023 F3-251-082 0.484 09:28 hr 3.047 0.318 0.254 0.142
F3-251-024 F3-251-024 F2-251-012 0.701 09:30 hr 3.095 0.41 0.328 0.233
F3-251-082 F3-251-082 F3-251-024 0.512 09:28 hr 4.037 0.271 0.217 0.103
F3-252-001 F3-252-001 F3-252-003 0.442 09:29 hr 3.403 0.276 0.221 0.107
F3-252-003 F3-252-003 F3-251-023 0.48 09:29 hr 3.485 0.287 0.23 0.116
F3-262-038 F3-262-038 F2-262-038 0.767 08:57 hr 4.217 0.35 0.28 0.171
F3-262-052 F3-262-052 F3-262-038 0.761 08:48 hr 2.92 0.454 0.364 0.282
F3-262-057 F3-262-057 F3-262-052 0.746 08:46 hr 4.152 0.347 0.278 0.168
F3-262-063 F3-262-063 F3-262-057 0.67 08:45 hr 5.044 0.28 0.224 0.11
F3-271-152 F3-271-152 F3-262-074 0.627 08:45 hr 2.967 0.39 0.312 0.211

F3-271-152A F3-262-074 F3-262-063 0.664 08:45 hr 2.833 0.42 0.336 0.244
F3-271-153 F3-271-153 F3-271-152 0.625 08:43 hr 4.561 0.286 0.229 0.115
F4-0232-BV F4-0232-BV F4-232-004 0.139 09:04 hr 1.171 0.285 0.285 0.177
F4-211-002 F4-211-002 F4-211-003 0.286 08:38 hr 4.007 0.182 0.145 0.046
F4-211-003 F4-211-003 F4-211-015 0.286 08:39 hr 3.819 0.188 0.151 0.049
F4-211-004 F4-211-004 F4-211-005 0.288 08:42 hr 6.116 0.137 0.109 0.025
F4-211-005 F4-211-005 F4-211-013 0.29 08:41 hr 4.205 0.178 0.142 0.044
F4-211-006 F4-211-006 F4-211-007 0.3 08:42 hr 2.606 0.253 0.203 0.09
F4-211-007 F4-211-007 G1-211-003 0.303 08:43 hr 3.541 0.206 0.165 0.059
F4-211-013 F4-211-013 F4-211-014 0.298 08:42 hr 5.279 0.155 0.124 0.033
F4-211-014 F4-211-014 F4-211-006 0.299 08:42 hr 3.018 0.228 0.183 0.073
F4-211-015 F4-211-015 F4-211-004 0.287 08:40 hr 3.822 0.188 0.151 0.049
F4-221-022 F4-221-022 G1-221-029 13.23 37:32 hr 3.813 1.669 0.371 0.293
F4-222-003 F4-222-003 F4-221-022 13.237 37:19 hr 3.432 1.806 0.401 0.339
F4-222-013 F4-222-013 F4-222-003 13.249 37:18 hr 3.651 1.726 0.384 0.312
F4-232-004 F4-232-004 F4-232-005 0.139 09:07 hr 1.198 0.279 0.279 0.17
F4-232-005 F4-232-005 F4-232-006 0.139 09:13 hr 2.046 0.191 0.191 0.08
F4-232-006 F4-232-006 F3-232-004 0.139 09:14 hr 1.608 0.202 0.152 0.05
F4-241-002 F4-241-002 G1-241-001 0.14 08:59 hr 2.668 0.172 0.207 0.093
F4-241-003 F4-241-003 F4-241-002 0.14 08:59 hr 1.858 0.222 0.267 0.156
F4-241-004 F4-241-004 F4-241-003 0.14 08:47 hr 1.666 0.24 0.289 0.182
F4-241-005 F4-241-005 F4-241-004 0.14 08:33 hr 1.752 0.231 0.278 0.168
F4-241-006 F4-241-006 F4-241-005 0.102 08:39 hr 1.988 0.169 0.203 0.09
F4-241-007 F4-241-007 F4-241-006 0.096 08:33 hr 1.689 0.181 0.218 0.104
F4-241-008 F4-241-008 F4-241-007 0.091 08:31 hr 1.594 0.183 0.219 0.105
F4-241-009 F4-241-009 F3-241-006 0.001 07:44 hr 0.337 0.024 0.019 0.001
F4-241-010 F4-241-010 F4-241-009 0 00:00 hr 0 0 0 0
F4-241-011 F4-241-011 F4-241-010 0 00:00 hr 0 0 0 0
F4-251-016 F4-251-016 F4-251-022 0.42 09:16 hr 3.252 0.275 0.22 0.106
F4-251-022 F4-251-022 F4-251-023 0.422 09:15 hr 3.194 0.279 0.223 0.109
F4-251-023 F4-251-023 F4-252-003 0.435 09:16 hr 3.072 0.293 0.234 0.121
F4-252-003 F4-252-003 F3-252-001 0.438 09:20 hr 3.089 0.293 0.235 0.121
F4-252-005 F4-252-005 F4-251-016 0.415 09:16 hr 3.339 0.267 0.214 0.1
F4-271-034 G1-271-007 F4-271-034 0.569 08:28 hr 3.64 0.314 0.252 0.139

F4-271-034A F4-271-034 F4-271-075 0.572 08:30 hr 3.518 0.323 0.259 0.147
F4-271-069 F4-271-069 F4-271-073 0.582 08:31 hr 3.419 0.334 0.267 0.156
F4-271-070 F4-271-070 F3-271-153 0.624 08:47 hr 3.726 0.33 0.264 0.153
F4-271-072 F4-271-072 F4-271-070 0.603 08:33 hr 2.873 0.388 0.31 0.209

9/30/2009 47 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F4-271-073 F4-271-073 F4-271-072 0.592 08:32 hr 3.904 0.308 0.246 0.133
F4-271-075 F4-271-075 F4-271-069 0.575 08:30 hr 3.523 0.324 0.259 0.147
G1-211-003 G1-211-003 9010 0.49 08:33 hr 1.677 0.494 0.396 0.33
G1-221-001 G1-221-001 G2-212-041 13.217 37:49 hr 2.804 2.103 0.467 0.445
G1-221-005 G1-221-005 G1-221-001 13.219 37:42 hr 4.011 1.607 0.357 0.273
G1-221-010 G1-221-010 G1-221-005 13.231 37:34 hr 3.812 1.67 0.371 0.293
G1-221-029 G1-221-029 G1-221-010 13.227 37:34 hr 3.132 1.934 0.43 0.384
G1-232-012 G1-232-012 F4-0232-BV 0.14 09:03 hr 1.416 0.249 0.249 0.136
G1-241-001 G1-241-001 G1-232-012 0.14 08:56 hr 4.107 0.119 0.119 0.03
G1-241-002 G1-241-002 F4-241-008 0.091 08:26 hr 1.734 0.172 0.206 0.093
G1-242-001 G1-242-001 G1-241-002 0.085 08:31 hr 1.422 0.189 0.226 0.112
G1-242-006 G1-242-006 G1-242-001 0.081 08:22 hr 1.453 0.179 0.215 0.101
G1-242-014 G1-242-014 G1-242-006 0.078 08:21 hr 1.535 0.168 0.201 0.088
G1-242-025 G1-242-025 G1-242-014 0.074 08:07 hr 1.548 0.161 0.193 0.081
G1-242-028 G1-242-028 G1-242-025 0.032 08:03 hr 1.207 0.107 0.128 0.035
G1-242-038 G1-242-038 G1-242-028 0.03 08:01 hr 1.062 0.113 0.135 0.039
G1-242-045 G1-242-045 G1-242-038 0.027 07:55 hr 1.047 0.104 0.125 0.033
G1-252-004 G1-252-004 G1-252-005 0.372 09:12 hr 3.347 0.271 0.271 0.161
G1-252-005 G1-252-005 F4-252-005 0.396 09:12 hr 2.822 0.291 0.233 0.119
G1-252-006 G1-252-006 G1-252-004 0.37 09:07 hr 2.853 0.303 0.303 0.199
G1-252-007 G1-252-007 G1-252-006 0.37 09:07 hr 2.722 0.313 0.313 0.213
G1-252-008 G1-252-008 G1-252-007 0.367 08:59 hr 2.937 0.295 0.295 0.189
G1-252-009 G1-252-009 G1-252-008 0.367 09:00 hr 2.908 0.297 0.297 0.192
G1-252-011 G1-252-011 G1-252-009 0.367 09:00 hr 2.733 0.31 0.31 0.209
G1-271-007 G1-271-013 G1-271-007 0.561 08:29 hr 3.623 0.312 0.25 0.137
G1-271-013 G1-271-030 G1-271-013 0.559 08:30 hr 3.621 0.311 0.249 0.136
G1-271-030 G1-271-041 G1-271-030 0.552 08:31 hr 2.986 0.354 0.283 0.175
G1-271-042 G1-271-047 G1-271-042 0.424 08:29 hr 2.661 0.319 0.255 0.143
G1-271-047 G1-272-045 G1-271-047 0.417 08:30 hr 3.793 0.245 0.196 0.084
G1-272-045 G1-272-065 G1-272-045 0.351 08:27 hr 2.603 0.283 0.227 0.113
G1-272-065 G1-272-066 G1-272-065 0.328 08:29 hr 2.552 0.274 0.219 0.105
G1-272-066 G2-272-001 G1-272-066 0.327 08:26 hr 2.548 0.273 0.219 0.105
G2-212-001 G2-212-001 G3-212-007 13.239 38:03 hr 2.539 2.276 0.506 0.51
G2-212-002 G2-212-003 G2-212-002 13.242 37:58 hr 4.978 1.375 0.306 0.203

G2-212-002A G2-212-002 G2-212-001 13.241 38:00 hr 3.039 1.98 0.44 0.4
G2-212-014A G2-212-014 G2-212-003 1.791 37:50 hr 6.272 0.447 0.298 0.193
G2-212-015 G2-212-015 G2-212-014 13.24 37:57 hr 4.728 1.427 0.317 0.218
G2-212-032 G2-212-032 G2-212-047 13.253 37:47 hr 3.719 1.702 0.378 0.304
G2-212-035 G2-212-035 G2-212-032 13.255 37:45 hr 3.478 1.79 0.398 0.334
G2-212-038 G2-212-038 G2-212-035 13.259 37:45 hr 3.659 1.724 0.383 0.311
G2-212-041 G2-212-041 G2-212-038 13.26 37:45 hr 3.085 1.96 0.436 0.393
G2-212-047 G2-212-047 G2-212-015 13.244 37:46 hr 3.052 1.974 0.439 0.398
G2-252-043 G2-252-043 G2-252-045 0.346 09:00 hr 2.91 0.284 0.284 0.176
G2-252-044 G2-252-044 G2-252-043 0.345 09:01 hr 2.756 0.295 0.295 0.19
G2-252-045 G2-252-045 G1-252-011 0.347 09:01 hr 2.836 0.29 0.29 0.183
G2-252-046 G2-252-046 G2-252-044 0.343 08:55 hr 2.809 0.29 0.29 0.183
G2-252-047 G2-252-047 G2-252-046 0.34 08:52 hr 4.207 0.216 0.216 0.102
G2-272-014 G2-272-014 G2-272-001 0.32 08:18 hr 2.476 0.275 0.22 0.106
G2-272-036 G2-272-036 G2-272-014 0.308 08:16 hr 2.415 0.272 0.218 0.104
G2-272-049 G2-272-049 G2-272-036 0.299 08:14 hr 2.4 0.268 0.214 0.1
G2-272-055 G2-272-055 G2-272-049 0.296 08:10 hr 2.195 0.283 0.227 0.113
G2-272-068 G2-272-068 G2-272-055 0.148 08:00 hr 1.791 0.202 0.161 0.056
G2-272-080 G2-272-080 G2-272-068 0.145 07:59 hr 2.604 0.153 0.123 0.032
G3-211-015 G3-211-015 G3-211-018 15.918 13:46 hr 3.932 1.873 0.416 0.362
G3-211-018 G3-211-018 G3-211-017 15.573 13:46 hr 3.907 1.851 0.411 0.355
G3-212-006 G3-212-006 G3-212-007 3.27 01:30 hr 8.028 0.638 0.511 0.518
G3-212-007 G3-212-007 G3-211-015 16.291 13:47 hr 2.603 2.637 0.586 0.648
G3-252-026 G3-252-026 G3-252-028 0.33 08:45 hr 3.329 0.25 0.25 0.137
G3-252-027 G3-252-027 G3-252-026 0.33 08:42 hr 5.245 0.181 0.181 0.072
G3-252-028 G3-252-028 G3-252-029 0.331 08:44 hr 2.696 0.291 0.291 0.185
G3-252-029 G3-252-029 G2-252-047 0.338 08:46 hr 2.783 0.289 0.289 0.182
G3-252-030 G3-252-030 G3-252-027 0.33 08:43 hr 4.838 0.192 0.192 0.081

9/30/2009 48 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System Dry Weather Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

G3-252-031 G3-252-031 G3-252-030 0.33 08:41 hr 2.832 0.28 0.28 0.171
G3-252-032 G3-252-032 G3-252-031 0.327 08:31 hr 2.612 0.295 0.295 0.189
G4-252-008 G4-252-008 G3-252-032 0.325 08:30 hr 2.843 0.277 0.277 0.167

G4-252-008A G4-261-001 G4-252-008 0.259 08:43 hr 2.663 0.247 0.247 0.133
G4-261-008 G4-261-008 G4-261-015 0.242 08:29 hr 3.156 0.248 0.372 0.295
G4-261-015 G4-261-015 G4-261-016 0.242 08:30 hr 2.182 0.329 0.494 0.49
G4-261-016 G4-261-016 G4-261-017 0.243 08:29 hr 1.887 0.371 0.556 0.596
G4-261-017 G4-261-017 G4-261-029 0.245 08:28 hr 4.367 0.168 0.168 0.061
G4-261-018 G4-261-018 G4-261-020 0.252 08:30 hr 2.524 0.251 0.251 0.138
G4-261-020 G4-261-020 G4-261-021 0.255 08:31 hr 2.615 0.247 0.247 0.134
G4-261-021 G4-261-021 G4-261-001 0.258 08:38 hr 2.727 0.242 0.242 0.128
G4-261-029 G4-261-029 G4-261-018 0.25 08:30 hr 2.468 0.254 0.254 0.141
H1-261-006 H1-261-006 H1-261-025 0.231 08:07 hr 2.795 0.237 0.284 0.176
H1-261-008 H1-261-008 H1-261-009 0.231 08:13 hr 4.546 0.168 0.202 0.089
H1-261-009 H1-261-009 H1-261-010 0.231 08:15 hr 3.381 0.228 0.343 0.252
H1-261-010 H1-261-010 H1-261-011 0.232 08:16 hr 2.994 0.25 0.375 0.3
H1-261-011 H1-261-011 H1-261-012 0.239 08:23 hr 3.406 0.233 0.349 0.262
H1-261-012 H1-261-012 H1-261-015 0.241 08:29 hr 3.088 0.252 0.377 0.303
H1-261-015 H1-261-015 G4-261-008 0.241 08:30 hr 3.033 0.255 0.383 0.311
H1-261-025 H1-261-025 H1-261-008 0.231 08:13 hr 3.221 0.214 0.257 0.145
H1-262-023 H1-262-023 H1-261-006 0.229 08:00 hr 2.977 0.225 0.27 0.16

9/30/2009 49 of 181
EXSTSCEN Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

0C2-261-013 C2-261-013 C3-261-021 0.282 32:30 hr 1.374 0.332 0.19 0.079
0G1-271-041 G1-271-042 G1-271-041 1.059 32:30 hr 3.426 0.516 0.413 0.357

101 64 66 0.412 32:32 hr 1.826 0.667 1 1.055
103 66 68 0.411 32:33 hr 2.638 0.434 0.651 0.759
105 68 70 0.413 32:48 hr 2.503 0.458 0.686 0.816
107 70 74 0.428 32:44 hr 6.793 0.215 0.323 0.225
111 74 76 0.431 32:43 hr 6.575 0.222 0.332 0.238
1127 14 9002 0.325 32:14 hr 16.167 0.096 0.144 0.045
113 76 78 0.461 32:30 hr 7.923 0.203 0.305 0.202
115 78 80 0.467 32:30 hr 8.216 0.2 0.3 0.195
117 80 82 0.466 32:30 hr 8.244 0.199 0.299 0.194
119 82 E2-222-016 0.467 32:30 hr 8.249 0.199 0.299 0.195
121 132 134 0.179 32:14 hr 6.321 0.122 0.183 0.074
123 134 136 0.179 32:14 hr 8.689 0.098 0.147 0.047
125 136 9006 0.2 32:15 hr 4.94 0.157 0.236 0.122
127 140 9006 0.093 32:16 hr 2.248 0.16 0.24 0.126
137 150 48 0.305 32:15 hr 3.144 0.296 0.445 0.408
139 C1-261-020 770 3.755 34:00 hr 3.751 0.989 0.495 0.491
141 770 772 3.757 34:02 hr 3.969 0.947 0.473 0.455
143 772 774 3.75 34:07 hr 3.328 1.087 0.543 0.574
145 774 776 3.761 34:17 hr 3.013 1.181 0.591 0.656
147 776 778 3.758 34:18 hr 3.664 1.008 0.504 0.507
153 778 780 3.749 34:18 hr 3.212 1.118 0.559 0.601
155 780 C2-261-001 3.736 34:15 hr 2.915 1.208 0.604 0.678
157 C2-261-001 C3-261-013 1.745 34:17 hr 7.919 0.448 0.448 0.414
161 802 9000 0.127 32:20 hr 1.841 0.209 0.251 0.138
163 SS_3 C3-271-012 2.917 32:45 hr 2.647 0.947 0.379 0.305
165 SS_1_A C3-271-007 2.912 32:46 hr 3.763 0.897 0.538 0.566
167 SS_4 SS_3 2.969 32:33 hr 2.649 0.959 0.384 0.312
169 SS_5 SS_4 2.985 32:30 hr 2.708 1.068 0.534 0.558
171 SS_6 SS_5 2.644 32:33 hr 2.602 1 0.5 0.5
173 804 SS_8 2.878 32:27 hr 2.652 1.054 0.527 0.546
175 SS_8 SS_7 2.843 32:33 hr 2.644 1.046 0.523 0.54
177 SS_7 SS_6 2.757 32:33 hr 2.626 1.027 0.513 0.523
57 E3-202-BV E3-202-010 0.294 32:31 hr 3.158 0.259 0.31 0.209
757 1428 BV-105 0.39 21:50 hr 1.851 0.481 0.578 0.633
759 1428 1430 0.296 21:51 hr 1.695 0.482 0.722 0.872
761 1430 D2-252-004 0.294 21:59 hr 3.23 0.283 0.424 0.375
763 G2-212-014 G2-212-003 14.407 36:30 hr 11.056 1.074 0.43 0.384
773 B2-282-047 B2-282-046 0.72 32:33 hr 3.199 0.456 0.456 0.426
775 B2-282-046 B2-282-041 0.693 32:30 hr 4.302 0.355 0.355 0.269
777 B2-282-041 B2-282-037 0.675 32:42 hr 1.33 1 1 1.278
779 B2-282-037 B2-282-036 0.674 32:47 hr 2.808 0.479 0.479 0.464
781 B2-282-036 B2-282-003 0.666 32:46 hr 2.774 0.479 0.479 0.464
785 B2-282-003 B2-281-013 0.657 32:46 hr 2.765 0.475 0.475 0.458
787 B2-281-013 B2-281-027 0.648 32:47 hr 3.1 0.431 0.431 0.385
789 B2-281-027 B2-281-006 0.637 32:45 hr 2.889 0.448 0.448 0.413
791 B2-281-006 B2-281-005 0.635 32:49 hr 2.585 0.487 0.487 0.478
793 B2-281-005 B2-281-004 0.633 33:03 hr 2.656 0.476 0.476 0.46
795 B2-281-004 B2-281-003 0.628 33:01 hr 2.573 0.485 0.485 0.474
797 B2-281-003 B2-281-002 0.875 32:38 hr 2.662 0.617 0.617 0.701
799 B2-281-002 B2-281-029 0.875 32:47 hr 2.705 0.609 0.609 0.687
801 B2-281-029 B2-281-001 0.871 32:45 hr 1.716 1 1 1.625
803 B2-281-001 B2-281-022 0.871 32:50 hr 2.512 0.646 0.646 0.749
805 B2-281-022 B2-281-020 0.87 33:02 hr 3.15 0.535 0.535 0.559
807 B2-281-020 B2-272-030 0.866 33:04 hr 2.026 0.785 0.785 0.959
809 B2-272-030 B2-272-029 0.859 33:03 hr 2.944 0.559 0.559 0.601
811 B2-272-029 B2-272-028 0.853 33:13 hr 2.66 0.604 0.604 0.679
813 B2-272-028 B2-272-027 0.951 33:02 hr 3.039 0.592 0.592 0.658
85 48 50 0.394 32:17 hr 2.437 0.449 0.674 0.796
87 50 52 0.396 32:32 hr 1.756 0.667 1 1
889 B2-272-008 B2-272-005 0.388 33:03 hr 1.902 0.38 0.304 0.201

9/30/2009 50 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

89 52 54 0.397 32:31 hr 2.46 0.448 0.672 0.793
891 B2-272-005 B2-271-022 0.388 33:16 hr 2.179 0.345 0.276 0.166
893 B2-271-022 B2-271-031 0.386 33:17 hr 1.906 0.378 0.303 0.199
895 B2-271-031 B2-271-020 0.383 33:15 hr 2.744 0.29 0.232 0.118
897 B2-271-020 B2-271-019 0.382 33:14 hr 4.671 0.2 0.16 0.055
91 54 56 0.398 32:31 hr 2.492 0.444 0.666 0.783
93 56 58 0.398 32:32 hr 2.588 0.43 0.645 0.748
95 58 60 0.397 32:32 hr 2.675 0.417 0.625 0.715
97 60 62 0.398 32:32 hr 2.58 0.431 0.647 0.751
99 62 64 0.4 32:32 hr 2.374 0.466 0.699 0.835

B1-272-001 B1-272-001 B1-272-010 0.42 32:46 hr 2.21 0.4 0.4 0.338
B1-272-002 B1-272-002 B1-272-001 0.35 32:47 hr 2.426 0.357 0.428 0.381
B1-272-003 B1-272-003 B1-272-002 0.353 32:46 hr 2.333 0.37 0.444 0.407
B1-272-005 B1-272-005 B1-272-003 0.356 32:46 hr 2.464 0.358 0.429 0.383
B1-272-007 B1-272-007 B1-272-005 0.362 32:34 hr 2.152 0.402 0.482 0.47
B1-272-010 B1-272-010 B1-272-012 0.418 32:46 hr 2.423 0.373 0.373 0.296
B1-281-001 B1-281-001 B1-272-007 0.377 32:33 hr 2.384 0.383 0.46 0.433
B1-281-002 B1-281-002 B1-281-001 0.39 32:33 hr 2.429 0.387 0.465 0.441
B1-281-004 B1-281-004 B1-281-002 0.396 32:32 hr 2.868 0.345 0.414 0.359
B1-281-005 B1-281-005 B1-281-004 0.16 32:31 hr 2.176 0.218 0.261 0.15
B1-281-006 B1-281-006 B1-281-005 0.163 32:32 hr 2.139 0.224 0.268 0.157
B1-281-007 B1-281-007 B1-281-006 0.163 32:30 hr 2.763 0.187 0.224 0.11
B1-281-009 B1-281-009 B1-281-007 0.164 32:30 hr 2.734 0.189 0.226 0.112
B1-281-010 B1-281-010 B1-281-009 0.166 32:16 hr 2.717 0.191 0.23 0.116
B1-292-001 B1-292-001 B1-292-002 0.03 32:20 hr 0.93 0.124 0.148 0.048
B1-292-002 B1-292-002 B1-292-003 0.031 32:36 hr 0.837 0.134 0.161 0.056
B1-292-003 B1-292-003 B1-292-004 0.028 32:34 hr 0.989 0.113 0.136 0.04
B1-292-004 B1-292-004 B1-292-010 0.028 32:44 hr 1.595 0.081 0.097 0.02
B1-292-010 B1-292-010 B1-292-011 0.028 32:45 hr 1.607 0.08 0.096 0.019
B1-292-011 B1-292-011 B1-292-012 0.028 32:45 hr 2.328 0.062 0.075 0.011
B1-292-012 B1-292-012 B1-292-013 0.027 32:45 hr 0.799 0.126 0.151 0.05
B1-292-013 B1-292-013 B1-292-014 0.027 32:45 hr 1.364 0.094 0.142 0.043
B1-292-014 B1-292-014 B1-292-015 0.026 32:46 hr 1.14 0.097 0.117 0.029
B1-292-015 B1-292-015 B1-292-016 0.026 32:44 hr 1.432 0.082 0.098 0.02
B1-292-016 B1-292-016 B2-292-023 0.026 32:45 hr 1.998 0.071 0.106 0.024
B2-271-019 B2-271-019 B3-271-059 1.804 33:01 hr 3.084 0.864 0.691 0.824
B2-272-004 B2-272-004 B2-271-019 1.296 32:47 hr 2.904 0.687 0.549 0.584
B2-272-007 B2-272-007 B2-272-004 1.295 32:47 hr 2.89 0.689 0.551 0.587
B2-272-009 B2-272-009 B2-272-007 1.289 32:45 hr 2.901 0.684 0.547 0.581
B2-272-012 B1-272-012 B1-272-013 0.415 32:48 hr 2.374 0.34 0.272 0.162
B2-272-013 B1-272-013 B1-272-015 0.407 32:45 hr 2.482 0.325 0.26 0.148
B2-272-014 B2-272-014 B2-272-009 1.285 32:45 hr 2.37 0.808 0.646 0.75
B2-272-015 B1-272-015 B1-272-016 0.404 32:49 hr 2.178 0.355 0.284 0.176
B2-272-016 B1-272-016 B2-272-021 0.403 33:03 hr 1.984 0.379 0.303 0.2
B2-272-017 B2-272-017 B2-272-008 0.395 33:03 hr 1.979 0.374 0.299 0.195
B2-272-021 B2-272-021 B2-272-017 0.4 33:02 hr 2.006 0.374 0.299 0.195
B2-272-027 B2-272-027 B2-272-033 1.197 32:34 hr 2.995 0.735 0.735 0.89
B2-272-033 B2-272-033 B2-272-014 1.203 32:45 hr 3.722 0.608 0.608 0.686
B2-282-048 B2-282-048 B2-282-047 0.743 32:33 hr 2.864 0.509 0.509 0.515
B2-282-051 B2-282-051 B2-282-048 0.758 32:32 hr 2.972 0.502 0.502 0.503
B2-282-054 B2-282-054 B2-282-051 0.764 32:20 hr 3.027 0.498 0.498 0.496
B2-291-024 B2-291-024 B2-291-045 0.044 32:57 hr 1.699 0.098 0.098 0.02
B2-291-025 B2-291-025 B2-291-026 0.044 33:14 hr 1.393 0.112 0.112 0.027
B2-291-026 B2-291-026 B2-291-027 0.043 33:27 hr 0.552 0.212 0.212 0.099
B2-291-027 B2-291-027 B2-291-028 0.043 33:30 hr 1.006 0.138 0.138 0.041
B2-291-028 B2-291-028 B2-291-029 0.043 33:31 hr 0.986 0.14 0.14 0.042
B2-291-029 B2-291-029 B2-291-030 0.043 33:39 hr 1.355 0.113 0.113 0.027
B2-291-030 B2-291-030 B2-282-054 0.043 33:49 hr 1.106 0.13 0.13 0.036
B2-291-045 B2-291-045 B2-291-025 0.044 33:05 hr 0.53 0.219 0.219 0.105
B2-292-001 B2-292-001 B2-292-002 0.027 32:30 hr 1.225 0.095 0.114 0.027
B2-292-002 B2-292-002 B2-292-003 0.027 32:32 hr 1.258 0.092 0.111 0.026
B2-292-003 B2-292-003 B2-292-004 0.025 32:29 hr 0.947 0.108 0.129 0.036

9/30/2009 51 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B2-292-004 B2-292-004 B2-292-010 0.025 32:29 hr 1.597 0.07 0.07 0.01
B2-292-008 B2-292-008 B2-292-009 0.045 32:55 hr 0.764 0.175 0.175 0.066
B2-292-009 B2-292-009 B2-291-024 0.045 33:05 hr 1.226 0.126 0.126 0.034
B2-292-010 B2-292-010 B2-292-026 0.047 32:46 hr 1.094 0.139 0.139 0.041
B2-292-011 B2-292-011 B2-292-010 0.024 32:55 hr 1.285 0.092 0.139 0.041
B2-292-012 B2-292-012 B2-292-011 0.025 33:00 hr 1.163 0.102 0.153 0.051
B2-292-017 B2-292-017 BV-292-013 0.025 32:52 hr 1.463 0.086 0.13 0.036
B2-292-018 B2-292-018 B2-292-017 0.025 32:49 hr 1.478 0.086 0.129 0.036
B2-292-022 B2-292-022 B2-292-018 0.026 32:47 hr 1.68 0.08 0.119 0.03
B2-292-023 B2-292-023 B2-292-022 0.026 32:50 hr 1.938 0.073 0.109 0.025
B2-292-026 B2-292-026 B2-292-008 0.046 32:45 hr 1.16 0.131 0.131 0.037
B2-301-001 B2-301-001 B2-292-001 0.027 32:15 hr 1.127 0.099 0.119 0.03
B3-262-023 B3-262-023 B4-262-031 3.51 33:32 hr 4.162 1.038 0.692 0.825
B3-262-027 B3-262-027 B3-262-023 3.517 33:34 hr 3.079 1.5 1 1.499
B3-262-031 B3-262-031 B3-262-027 3.509 33:32 hr 3.072 1.5 1 1.486
B3-271-003 B3-271-003 B3-262-031 1.947 33:31 hr 3.154 0.908 0.727 0.878
B3-271-006 B3-271-006 B3-271-003 1.941 33:30 hr 3.152 0.906 0.725 0.875
B3-271-018 B3-271-018 B3-271-006 1.932 33:18 hr 3.151 0.903 0.722 0.871
B3-271-026 B3-271-026 B4-271-011 1.909 33:15 hr 3.408 0.831 0.665 0.781
B3-271-032 B3-271-032 B3-271-026 1.861 33:16 hr 3.14 0.874 0.7 0.837
B3-271-039 B3-271-039 B3-271-032 1.846 33:15 hr 3.124 0.872 0.698 0.834
B3-271-042 B3-271-042 B3-271-039 1.835 33:02 hr 3.121 0.868 0.695 0.829
B3-271-045 B3-271-045 B3-271-042 1.83 33:00 hr 3.144 0.86 0.688 0.819
B3-271-054 B3-271-054 B3-271-045 1.828 33:01 hr 3.313 0.82 0.656 0.767
B3-271-058 B3-271-058 B3-271-054 1.824 33:00 hr 3.402 0.8 0.64 0.74

B3-271-058A B3-271-063 B3-271-058 1.812 33:01 hr 3.113 0.86 0.688 0.819
B3-271-063 B3-271-059 B3-271-063 1.808 33:01 hr 3.116 0.858 0.686 0.816
B4-261-014 B4-261-014 C1-261-058 3.661 34:00 hr 4.616 1.25 1 1.13
B4-262-001 B4-262-001 B4-261-014 3.656 34:01 hr 4.609 1.25 1 1.128
B4-262-011 B4-262-011 B4-262-044 3.612 33:46 hr 4.969 0.912 0.608 0.686
B4-262-016 B4-262-016 B4-262-011 3.567 33:46 hr 4.959 0.904 0.603 0.676
B4-262-022 B4-262-022 B4-262-016 3.564 33:46 hr 4.955 0.904 0.603 0.676
B4-262-024 B4-262-024 B4-262-022 3.526 33:46 hr 3.087 1.5 1 1.129
B4-262-028 B4-262-028 B4-262-024 3.511 33:47 hr 3.074 1.5 1 1.56
B4-262-030 B4-262-030 B4-262-028 3.512 33:45 hr 3.075 1.5 1 1.561
B4-262-031 B4-262-031 B4-262-114 3.502 33:41 hr 3.067 1.5 1 1.181
B4-262-036 B4-262-036 B4-262-037 1.394 33:15 hr 2.746 1 1 1.284
B4-262-037 B4-262-037 B4-262-038 1.407 33:18 hr 2.772 1 1 1.296
B4-262-038 B4-262-038 B3-262-031 1.41 33:20 hr 2.778 1 1 1.298
B4-262-043 B4-262-044 B4-262-001 3.619 34:00 hr 4.562 1.25 1 1.117
B4-262-114 B4-262-114 B4-262-030 3.505 33:44 hr 3.068 1.5 1 1.015
B4-271-001 B4-271-001 B4-262-036 1.391 33:14 hr 2.74 1 1 1.278
B4-271-011 B4-271-011 B3-271-018 1.922 33:17 hr 3.148 0.899 0.719 0.866
B4-271-028 B4-271-028 B4-271-147 1.266 32:46 hr 2.493 1 1 1.033
B4-271-033 B4-271-033 B4-271-028 1.268 32:48 hr 2.498 1 1 1.035
B4-271-128 B4-271-128 B4-271-001 1.388 33:12 hr 2.734 1 1 1.278
B4-271-135 B4-271-135 B4-271-128 1.398 33:04 hr 2.754 1 1 1.142
B4-271-138 B4-271-138 B4-271-135 1.37 33:03 hr 2.698 1 1 1.118
B4-271-143 B4-271-143 B4-271-138 1.362 33:02 hr 2.684 1 1 1.112
B4-271-145 B4-271-145 B4-271-143 1.353 33:00 hr 2.665 1 1 1.104
B4-271-146 B4-271-146 B4-271-145 1.341 32:56 hr 2.642 1 1 1.094
B4-271-147 B4-271-147 B4-271-146 1.341 32:49 hr 2.642 1 1 1.095
B4-271-148 B4-271-148 B4-271-033 1.257 32:46 hr 2.477 1 1 1.026
B4-272-004 B4-272-004 B4-272-094 1.23 32:46 hr 2.424 1 1 1.005
B4-272-039 B4-272-039 B4-272-092 0.993 32:30 hr 2.562 0.713 0.713 0.858
B4-272-040 B4-272-040 B4-272-039 0.927 32:30 hr 2.502 0.685 0.685 0.814
B4-272-044 B4-272-044 B4-272-040 0.925 32:32 hr 2.527 0.677 0.677 0.802
B4-272-048 B4-272-048 B4-272-044 0.901 32:31 hr 2.338 0.71 0.71 0.852
B4-272-086 B4-272-086 B4-272-004 1.04 32:48 hr 2.709 0.707 0.707 0.848
B4-272-091 B4-272-091 B4-272-096 1.009 32:31 hr 2.695 0.692 0.692 0.824
B4-272-092 B4-272-092 B4-272-095 1.005 32:32 hr 2.564 0.721 0.721 0.87
B4-272-093 B4-272-093 B4-271-148 1.25 32:47 hr 2.463 1 1 1.021

9/30/2009 52 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B4-272-094 B4-272-094 B4-272-093 1.241 32:44 hr 2.445 1 1 1.017
B4-272-095 B4-272-095 B4-272-091 1.004 32:31 hr 2.685 0.691 0.691 0.823
B4-272-096 B4-272-096 B4-272-086 1.027 32:35 hr 2.703 0.701 0.701 0.839
B4-281-054 B4-281-054 B4-272-048 0.877 32:31 hr 2.503 0.652 0.652 0.759
B4-281-057 B4-281-057 B4-281-054 0.832 32:31 hr 2.568 0.609 0.609 0.688

BV-105 BV-105 D2-252-004 0.389 22:00 hr 3.44 0.298 0.357 0.273
BV-292-013 BV-292-013 B2-292-012 0.026 32:59 hr 1.26 0.097 0.145 0.046
C1-221-018 C1-221-018 C2-221-030 0.306 32:31 hr 2.165 0.322 0.322 0.225
C1-221-019 C1-221-019 C1-221-018 0.31 32:16 hr 2.29 0.312 0.312 0.212
C1-261-028 C1-261-028 C1-261-020 3.74 34:02 hr 5.006 0.933 0.622 0.71
C1-261-030 C1-261-030 C1-261-028 3.737 34:00 hr 5.001 0.934 0.622 0.71
C1-261-058 C1-261-058 C1-261-062 3.662 34:00 hr 4.617 1.25 1 1.13
C1-261-060 C1-261-060 C1-261-030 3.723 34:00 hr 4.991 0.932 0.621 0.708
C1-261-062 C1-261-062 C1-261-060 3.664 34:01 hr 4.619 1.25 1 1.131
C1-281-035 C1-281-035 B4-281-057 0.77 32:16 hr 2.184 0.833 1 1.084
C2-221-030 C2-221-030 C2-221-037 0.309 32:34 hr 2.048 0.338 0.338 0.246
C2-221-031 C2-221-031 C3-221-003 0.292 32:45 hr 6.706 0.141 0.141 0.043
C2-221-032 C2-221-032 C2-221-065 0.295 32:45 hr 2.618 0.274 0.274 0.164
C2-221-033 C2-221-033 C2-221-032 0.301 32:48 hr 1.963 0.342 0.342 0.252
C2-221-034 C2-221-034 C2-221-033 0.301 32:46 hr 1.976 0.34 0.34 0.249
C2-221-035 C2-221-035 C2-221-034 0.298 32:42 hr 2.917 0.255 0.255 0.142
C2-221-037 C2-221-037 C2-221-035 0.3 32:37 hr 1.512 0.414 0.414 0.358
C2-221-065 C2-221-065 C2-221-031 0.293 32:45 hr 4.076 0.199 0.199 0.087

C2-261-001A C2-261-001 C3-261-013 1.99 34:17 hr 8.141 0.448 0.384 0.313
C2-261-024 C2-261-024 C2-261-013 0.175 32:29 hr 1.153 0.246 0.109 0.025
C3-212-031 C3-212-031 C4-212-059 0.366 32:45 hr 3.721 0.249 0.249 0.135
C3-221-003 C3-221-003 C3-221-004 0.347 32:44 hr 4.184 0.22 0.22 0.106
C3-221-004 C3-221-004 C3-221-030 0.349 32:45 hr 4.189 0.221 0.221 0.107
C3-221-005 C3-221-005 C3-221-006 0.367 32:45 hr 4.301 0.225 0.225 0.111
C3-221-006 C3-221-006 C3-212-031 0.368 32:45 hr 3.98 0.238 0.238 0.124
C3-221-030 C3-221-030 C3-221-005 0.365 32:44 hr 4.245 0.226 0.226 0.112
C3-252-002 C3-252-002 C4-252-003 5.832 34:03 hr 3.348 1.346 0.539 0.566
C3-261-001 C3-261-001 C3-252-001 0.887 32:52 hr 1.912 0.593 0.339 0.247
C3-261-002 C3-261-002 C3-252-002 5.848 34:03 hr 3.654 1.343 0.597 0.667
C3-261-004 C3-261-004 C3-261-001 0.893 32:45 hr 1.916 0.595 0.34 0.249
C3-261-005 C3-261-005 C3-261-002 5.855 34:01 hr 4.328 1.172 0.521 0.535
C3-261-007 C3-261-007 C3-261-004 0.962 32:34 hr 1.96 0.618 0.353 0.268
C3-261-008 C3-261-008 C3-261-005 5.855 34:00 hr 2.851 1.677 0.745 0.905
C3-261-009 C3-261-009 C3-261-008 5.876 33:48 hr 2.853 1.681 0.747 0.908
C3-261-010 C3-261-010 C3-261-009 5.882 33:45 hr 2.859 1.68 0.746 0.907
C3-261-011 C3-261-011 C3-261-007 1.019 32:33 hr 1.987 0.638 0.365 0.284
C3-261-012 C3-261-012 C3-261-010 5.883 33:45 hr 2.877 1.537 0.615 0.697

C3-261-012A C3-261-012 C3-261-011 0 00:00 hr 0 0 0 0
C3-261-013 C3-261-013 C3-261-012 5.885 33:45 hr 7.977 0.864 0.518 0.531
C3-261-015 C3-261-015 C3-261-011 1.057 32:32 hr 2.007 0.651 0.372 0.295
C3-261-019 C3-261-019 C3-261-015 1.076 32:32 hr 2.016 0.657 0.376 0.3
C3-261-021 C3-261-021 C3-261-019 1.083 32:30 hr 2.019 0.66 0.377 0.302
C3-261-031 C3-261-031 C3-261-013 2.586 33:32 hr 2.909 1.005 0.603 0.677
C3-261-035 C3-261-035 C2-261-024 0.175 32:29 hr 1.157 0.245 0.109 0.025
C3-261-040 C3-261-040 C3-261-031 2.588 33:15 hr 2.911 1.005 0.603 0.677
C3-261-043 C3-261-043 C3-261-035 0.175 32:28 hr 1.159 0.245 0.109 0.025
C3-261-050 C3-261-050 C3-261-075 0.176 32:24 hr 1.284 0.343 0.412 0.355
C3-261-056 C3-261-056 C3-261-050 0.179 32:15 hr 1.425 0.322 0.386 0.316
C3-261-062 C3-261-062 C3-261-040 2.635 33:19 hr 2.934 1.014 0.608 0.686
C3-261-075 C3-261-075 C3-261-076 0.176 32:29 hr 2.448 0.199 0.199 0.087
C3-261-076 C3-261-076 C3-261-043 0.176 32:30 hr 1.286 0.343 0.412 0.356
C3-262-007 C3-262-007 C3-262-009 2.667 33:15 hr 2.94 1.023 0.614 0.695
C3-262-009 C3-262-009 C3-261-062 2.661 33:19 hr 2.928 1.024 0.614 0.696
C3-262-033 C3-262-033 C3-262-007 2.678 33:05 hr 2.929 1.03 0.618 0.702
C3-262-041 C3-262-041 C3-262-033 2.692 33:00 hr 4.104 0.788 0.473 0.454
C3-262-046 C3-262-046 C3-262-041 2.72 33:02 hr 4.068 0.8 0.48 0.466
C3-262-051 C3-262-051 C3-262-046 2.722 33:00 hr 4.251 0.773 0.464 0.439

9/30/2009 53 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

C3-262-061 C3-262-061 C3-262-051 2.736 33:01 hr 4.264 0.774 0.465 0.441
C3-262-070 C3-262-070 C3-262-071 2.765 33:00 hr 3.397 0.935 0.561 0.604
C3-262-071 C3-262-071 C3-262-061 2.756 33:01 hr 4.366 0.765 0.459 0.431
C3-262-074 C3-262-074 C3-262-070 2.778 33:03 hr 3.069 1.021 0.612 0.693
C3-271-001 C3-271-001 C3-262-074 2.815 32:49 hr 3.102 1.023 0.614 0.695
C3-271-003 C3-271-003 C3-271-001 2.86 32:47 hr 3.108 1.035 0.621 0.708
C3-271-004 C3-271-004 C3-271-003 2.849 32:45 hr 3.108 1.032 0.619 0.704
C3-271-007 C3-271-007 C3-271-004 2.89 32:48 hr 3.105 1.045 0.627 0.718
C3-271-010 C3-271-010 SS_1_A 2.917 32:44 hr 5.393 0.68 0.408 0.349
C3-271-012 C3-271-012 C3-271-010 2.917 32:45 hr 5.591 0.662 0.397 0.333
C4-212-059 C4-212-059 C4-212-060 0.366 32:46 hr 4.587 0.215 0.215 0.101
C4-212-060 C4-212-060 D4-232-020 0.39 32:45 hr 4.101 0.242 0.242 0.129
C4-212-061 C4-212-061 C4-221-001 0.419 32:44 hr 4.257 0.248 0.248 0.135
C4-221-001 C4-221-001 D1-212-032 0.423 32:46 hr 5.411 0.211 0.211 0.098
C4-221-011 D4-232-020 C4-212-061 0.417 32:43 hr 4.181 0.251 0.251 0.138
C4-252-001 C4-252-001 D1-252-019 5.783 34:19 hr 3.283 1.359 0.543 0.574
C4-252-002 C4-252-002 D1-252-042 0.774 33:06 hr 1.841 0.552 0.316 0.216
C4-252-003 C4-252-003 C4-252-008 5.807 34:13 hr 3.999 1.167 0.467 0.444
C4-252-004 C4-252-004 C4-252-002 0.804 33:03 hr 1.859 0.563 0.322 0.224
C4-252-005 C4-252-005 C4-252-006 5.801 34:16 hr 3.57 1.274 0.51 0.516
C4-252-006 C4-252-006 C4-252-001 5.793 34:16 hr 4.027 1.159 0.463 0.439
C4-252-007 C3-252-001 C4-252-007 0.846 32:50 hr 1.887 0.578 0.331 0.236

C4-252-007A C4-252-007 C4-252-004 0.821 33:04 hr 1.871 0.569 0.325 0.229
C4-252-008 C4-252-008 C4-252-005 5.805 34:16 hr 3.582 1.271 0.509 0.515
D1-212-011 D1-212-011 D1-212-012 0.44 32:45 hr 4.888 0.233 0.233 0.119
D1-212-012 D1-212-012 D2-212-011 0.441 32:45 hr 4.405 0.252 0.252 0.139
D1-212-032 D1-212-032 D1-212-011 0.438 32:46 hr 3.568 0.291 0.291 0.185
D1-242-011 D1-242-011 D1-242-030 0.459 32:27 hr 5.92 0.227 0.272 0.162
D1-242-017 D1-242-017 D1-242-011 0.456 32:25 hr 5.749 0.23 0.276 0.167
D1-242-018 D1-242-018 D1-242-017 0.453 32:15 hr 6.039 0.221 0.265 0.154
D1-242-019 D1-242-019 D1-242-018 0.446 32:15 hr 4.164 0.264 0.264 0.153
D1-242-030 D1-242-030 D1-242-031 0.463 32:30 hr 6.332 0.217 0.261 0.149
D1-242-031 D1-242-031 D1-251-023 0 00:00 hr 0 0 0 0

D1-242-031A D1-242-031 D1-251-023 0.466 32:30 hr 6.089 0.248 0.372 0.295
D1-251-001 D1-262-049 D1-262-030 0.164 32:31 hr 1.617 0.204 0.117 0.029
D1-251-005 D1-251-023 D1-251-005 0.26 32:34 hr 4.168 0.194 0.233 0.119

D1-251-005A D1-251-023 D1-251-005 0.222 32:34 hr 4.072 0.194 0.291 0.184
D1-251-005B D1-251-005 D2-251-014 0.26 32:31 hr 3.508 0.219 0.263 0.152
D1-252-001 D1-252-001 D2-252-002 5.732 34:31 hr 4.753 1.013 0.405 0.345
D1-252-004 D1-252-004 D1-252-001 5.743 34:32 hr 3.603 1.255 0.502 0.503
D1-252-005 D1-252-005 D2-252-014 0.736 33:31 hr 1.794 0.512 0.256 0.144
D1-252-008 D1-252-008 D1-252-005 0.74 33:30 hr 1.795 0.513 0.257 0.144

D1-252-008A D1-252-010 D1-252-008 0.742 33:31 hr 1.796 0.514 0.257 0.145
D1-252-009 D1-252-009 D1-252-004 5.751 34:31 hr 3.556 1.269 0.508 0.513
D1-252-010 D1-252-011 D1-252-010 0.737 33:31 hr 1.814 0.538 0.308 0.206
D1-252-011 D1-252-016 D1-252-011 0.743 33:32 hr 1.818 0.54 0.309 0.207
D1-252-015 D1-252-015 D1-252-009 5.754 34:30 hr 3.571 1.265 0.506 0.51
D1-252-018 D1-252-018 D1-252-015 5.758 34:31 hr 3.32 1.342 0.537 0.563
D1-252-019 D1-252-019 D1-252-018 5.759 34:29 hr 3.872 1.189 0.476 0.459
D1-252-023 D1-252-023 D1-252-016 0.742 33:19 hr 1.818 0.54 0.309 0.207
D1-252-031 D1-252-031 D1-252-023 0.75 33:16 hr 1.824 0.543 0.31 0.209
D1-252-036 D1-252-036 D1-252-031 0.758 33:16 hr 1.829 0.546 0.312 0.212
D1-252-041 D1-252-041 D1-252-036 0.762 33:16 hr 1.833 0.547 0.313 0.212
D1-252-042 D1-252-042 D1-252-041 0.769 33:21 hr 1.837 0.55 0.314 0.214
D1-252-050 D1-252-050 D2-252-067 0.348 32:31 hr 1.666 0.305 0.136 0.04
D1-252-053 D1-252-053 D2-252-085 4.063 34:16 hr 2.646 1.415 0.707 0.849
D1-252-056 D1-252-056 D1-252-053 4.066 34:15 hr 3.432 1.131 0.566 0.613
D1-252-057 D1-252-057 D1-252-056 4.068 34:15 hr 4.498 0.914 0.457 0.428
D1-252-059 D1-252-059 D1-252-057 4.055 34:14 hr 4.434 0.922 0.461 0.435
D1-261-001 D1-261-001 D1-252-059 4.055 34:15 hr 4.893 0.855 0.428 0.38
D1-261-003 D1-261-003 D1-252-050 0.358 32:35 hr 1.556 0.326 0.145 0.045
D1-261-006 D1-261-006 D1-261-001 3.953 34:14 hr 8.882 0.542 0.271 0.161

9/30/2009 54 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D1-261-008 D1-261-008 D1-261-006 3.95 34:16 hr 4.802 0.85 0.425 0.376
D1-261-020 D1-261-020 D1-261-003 0.162 32:50 hr 1.226 0.223 0.099 0.02
D1-261-021 D1-261-021 D1-261-008 3.942 34:14 hr 4.765 0.854 0.427 0.379
D1-261-023 D1-261-023 D1-261-020 0.164 32:46 hr 1.206 0.228 0.101 0.021
D1-261-036 D1-261-036 D1-261-021 3.938 34:16 hr 4.389 0.909 0.454 0.424
D1-261-037 D1-261-037 D1-261-023 0.166 32:47 hr 1.257 0.223 0.099 0.021
D1-261-052 D1-261-052 D1-261-036 3.947 34:05 hr 2.459 1.475 0.737 0.894
D1-261-059 D1-261-059 D1-261-037 0.166 32:47 hr 1.172 0.234 0.104 0.023
D1-261-061 D1-261-061 D1-261-059 0.166 32:44 hr 2.401 0.144 0.064 0.008
D1-261-075 D1-261-075 D1-261-052 3.957 34:03 hr 3.393 1.117 0.558 0.6
D1-261-084 D1-261-084 D1-261-061 0.165 32:43 hr 1.221 0.226 0.101 0.021
D1-261-103 D1-261-103 D1-261-075 3.953 34:02 hr 4.334 0.92 0.46 0.433
D1-261-116 D1-262-001 D1-261-116 0.17 32:33 hr 1.255 0.249 0.143 0.044

D1-261-116A D1-261-116 D1-261-084 0.164 32:34 hr 1.256 0.243 0.139 0.041
D1-261-117 D1-261-117 D1-261-103 3.944 34:00 hr 5.946 0.724 0.362 0.28
D1-261-128 D1-261-128 D1-261-117 3.931 34:01 hr 2.686 1.354 0.677 0.801
D1-262-025 D1-262-025 D1-261-128 3.916 33:53 hr 1.929 2 1 1.164
D1-262-030 D1-262-030 D1-262-001 0.162 32:32 hr 1.268 0.239 0.136 0.04
D1-262-040 D1-262-040 D1-262-025 3.909 33:46 hr 3.298 1.132 0.566 0.613
D1-262-067 D1-262-067 D1-262-040 3.898 33:47 hr 4.105 0.949 0.475 0.457
D1-262-079 D1-262-079 D1-262-049 0.165 32:18 hr 1.609 0.206 0.118 0.029
D1-262-088 D1-262-088 D1-262-067 3.902 33:47 hr 3.188 1.162 0.581 0.639
D1-262-100 D1-262-100 D1-262-088 3.899 33:47 hr 3.395 1.103 0.552 0.588
D1-271-018 D1-271-017 D1-271-055 3.938 33:33 hr 3.332 1.129 0.565 0.611
D1-271-051 D1-271-051 D1-271-054 3.093 33:29 hr 5.309 0.702 0.401 0.339
D1-271-054 D1-271-054 D1-271-092 3.116 33:31 hr 5.29 0.664 0.332 0.238
D1-271-055 D1-271-055 D1-262-100 3.925 33:35 hr 2.736 1.331 0.665 0.782
D1-271-092 D1-271-092 D1-271-017 3.103 33:29 hr 5.284 0.662 0.331 0.237
D2-212-001 D2-212-001 D2-212-002 0.45 32:44 hr 4.43 0.254 0.254 0.142
D2-212-002 D2-212-002 D2-212-025 0.451 32:44 hr 4.079 0.27 0.27 0.159
D2-212-003 D2-212-003 D2-212-014 0.469 32:45 hr 4.853 0.245 0.245 0.132
D2-212-011 D2-212-011 D2-212-012 0.451 32:45 hr 4.431 0.254 0.254 0.142
D2-212-012 D2-212-012 D2-212-001 0.449 32:44 hr 4.426 0.254 0.254 0.141
D2-212-013 D2-212-013 D2-212-003 0.466 32:45 hr 4.116 0.275 0.275 0.165
D2-212-014 D2-212-014 D3-212-022 0.471 32:47 hr 4.224 0.272 0.272 0.161
D2-212-025 D2-212-025 D2-212-013 0.451 32:45 hr 4.187 0.322 0.483 0.471
D2-241-006 D2-241-006 D2-241-007 0.029 32:15 hr 1.796 0.084 0.125 0.033
D2-241-007 D2-241-007 D3-241-001 0.033 32:25 hr 1.847 0.089 0.134 0.038
D2-251-004 D2-251-004 D3-251-011 10.379 33:00 hr 4.311 1.349 0.337 0.245
D2-251-005 D2-251-005 D2-251-004 6.479 34:30 hr 8.439 0.602 0.151 0.049
D2-251-008 D2-251-008 9008 0.611 32:31 hr 4.372 0.32 0.32 0.221
D2-251-014 D1-251-005 D2-251-014 0.221 32:31 hr 3.414 0.22 0.329 0.234

D2-251-014A D2-251-014 D2-251-008 0.481 32:44 hr 9.472 0.157 0.157 0.053
D2-252-002 D2-252-002 D2-252-004 5.72 34:33 hr 3.687 1.228 0.491 0.485
D2-252-004 D2-252-004 D2-252-005 6.144 34:31 hr 5.22 0.995 0.398 0.334
D2-252-005 D2-252-005 D2-251-005 6.547 34:32 hr 2.854 1.302 0.326 0.229
D2-252-006 D2-252-006 D2-252-005 0.707 33:45 hr 3.261 0.327 0.164 0.058
D2-252-008 D2-252-008 D2-252-006 0.711 33:47 hr 1.737 0.511 0.255 0.143
D2-252-010 D2-252-010 D2-252-008 0.712 33:45 hr 2.905 0.356 0.178 0.069
D2-252-011 D2-252-011 D2-251-004 7.05 32:46 hr 5.59 1.109 0.493 0.488
D2-252-012 D2-252-012 D2-252-010 0.712 33:42 hr 1.833 0.492 0.246 0.133
D2-252-014 D2-252-014 D2-252-012 0.715 33:31 hr 0.745 0.957 0.478 0.463
D2-252-015 D2-252-015 D2-252-011 7.059 32:45 hr 13.016 0.594 0.264 0.153
D2-252-026 D2-252-026 D2-252-015 7.169 32:47 hr 3.905 1.405 0.562 0.606
D2-252-033 D2-252-033 D3-252-012 4.127 34:20 hr 4.544 0.917 0.459 0.431
D2-252-039 D2-252-039 D2-252-033 4.141 34:17 hr 4.349 0.951 0.476 0.459
D2-252-049 D2-252-049 D2-252-039 4.15 34:16 hr 6.196 0.729 0.365 0.284
D2-252-050 D2-252-050 D2-252-026 0.339 32:50 hr 2.41 0.243 0.122 0.031
D2-252-052 D2-252-052 D2-252-050 0.34 32:45 hr 1.672 0.3 0.133 0.038
D2-252-056 D2-252-056 D2-252-052 0.341 32:44 hr 6.508 0.119 0.053 0.005
D2-252-057 D2-252-057 D2-252-049 4.155 34:16 hr 6.38 0.714 0.357 0.273
D2-252-062 D2-252-062 D2-252-057 4.052 34:15 hr 4.379 0.93 0.465 0.442

9/30/2009 55 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D2-252-067 D2-252-067 D2-252-056 0.343 32:34 hr 1.425 0.337 0.15 0.048
D2-252-069 D2-252-069 D2-252-062 4.058 34:16 hr 6.221 0.715 0.358 0.274
D2-252-071 D3-252-054 D2-252-071 7.185 32:30 hr 10.989 0.679 0.302 0.198
D2-252-085 D2-252-085 D2-252-069 4.059 34:16 hr 4.654 0.889 0.445 0.408
D2-252-105 D2-252-105 D2-252-026 6.939 32:37 hr 3.418 2 1 1.064
D2-271-017 D2-271-017 D2-271-019 0.847 33:17 hr 3.692 0.414 0.331 0.237
D2-271-019 D2-271-019 D2-271-022 0.84 33:16 hr 3.684 0.412 0.33 0.235
D2-271-022 D2-271-022 D2-271-023 0.838 33:15 hr 3.681 0.412 0.329 0.234
D2-271-023 D2-271-023 D2-271-109 0.836 33:16 hr 3.679 0.411 0.329 0.234
D2-271-039 D2-271-039 D2-271-042 2.981 33:30 hr 6.154 0.66 0.44 0.401
D2-271-042 D2-271-042 D2-271-043 2.98 33:30 hr 5.272 0.686 0.392 0.325
D2-271-043 D2-271-043 D2-271-045 2.979 33:30 hr 5.273 0.686 0.392 0.325
D2-271-045 D2-271-045 D1-271-051 3.094 33:30 hr 5.327 0.7 0.4 0.337
D2-271-048 D2-271-048 D2-271-039 2.372 33:30 hr 2.99 1.25 1 1.462
D2-271-052 D2-271-052 D2-271-048 2.38 33:32 hr 3.001 1.25 1 1.474
D2-271-063 D2-271-063 D2-271-052 2.394 33:20 hr 3.019 1.25 1 1.468
D2-271-067 D2-271-067 D2-271-063 2.429 33:19 hr 3.063 1.25 1 1.669
D2-271-075 D2-271-075 D2-271-067 2.433 33:15 hr 3.067 1.25 1 1.648
D2-271-109 D2-271-109 D1-271-017 0.837 33:15 hr 3.68 0.411 0.329 0.234
D2-272-011 D2-272-011 D2-271-075 2.411 33:11 hr 3.04 1.25 1 1.647
D2-272-023 D2-272-023 D2-272-025 2.545 32:49 hr 3.209 1.25 1 1.55
D2-272-025 D2-272-025 D2-272-029 2.479 33:03 hr 3.125 1.25 1 1.562
D2-272-029 D2-272-029 D2-272-011 2.468 33:07 hr 3.111 1.25 1 1.534
D2-272-052 D2-272-052 D2-272-023 2.543 32:50 hr 3.206 1.25 1 1.638
D2-272-070 D2-272-070 D2-272-052 2.644 32:35 hr 3.333 1.25 1 1.638
D2-272-072 D2-272-072 D2-272-070 2.719 32:33 hr 3.429 1.25 1 1.677
D2-272-074 D2-272-074 D2-272-072 2.745 32:32 hr 3.461 1.25 1 1.84
D2-272-075 D2-272-075 D2-272-074 2.737 32:30 hr 3.45 1.25 1 1.683
D2-281-002 D2-281-002 D2-272-075 2.744 32:19 hr 3.46 1.25 1 1.694
D3-212-001 D3-212-001 D3-212-002 0.019 32:16 hr 0.935 0.096 0.144 0.044
D3-212-002 D3-212-002 D3-212-003 0.02 32:26 hr 1.606 0.07 0.104 0.023
D3-212-003 D3-212-003 D3-212-004 0.022 32:30 hr 1.813 0.067 0.101 0.021
D3-212-004 D3-212-004 D3-212-012 0.022 32:28 hr 1.649 0.072 0.109 0.025
D3-212-012 D3-212-012 D3-212-013 0.021 32:28 hr 1.637 0.072 0.108 0.024
D3-212-013 D3-212-013 D3-221-016 0.022 32:29 hr 1.66 0.073 0.11 0.025
D3-212-017 D3-212-017 D3-221-016 0.477 32:45 hr 7.689 0.18 0.18 0.071
D3-212-018 D3-212-018 D3-212-017 0.479 32:45 hr 3.367 0.324 0.324 0.227
D3-212-022 D3-212-022 D3-212-018 0.481 32:46 hr 5.377 0.232 0.232 0.118
D3-212-023 D3-212-023 D3-212-001 0.01 32:16 hr 0.771 0.07 0.105 0.023
D3-221-016 D3-221-016 D3-221-024 0.496 32:46 hr 4.11 0.288 0.288 0.18
D3-221-021 D3-221-021 D4-221-004 0.487 32:46 hr 3.97 0.291 0.291 0.184
D3-221-022 D3-221-022 D3-221-021 0.49 32:46 hr 3.662 0.31 0.31 0.208
D3-221-023 D3-221-023 D3-221-022 0.492 32:46 hr 4.748 0.258 0.258 0.145
D3-221-024 D3-221-024 D3-221-023 0.494 32:46 hr 3.407 0.328 0.328 0.232
D3-232-001 D3-232-015 D3-232-001 0.069 32:30 hr 2.291 0.127 0.191 0.079

D3-232-001A D3-232-001 D3-232-018 0.185 32:29 hr 3.044 0.21 0.315 0.215
D3-232-009 D3-232-009 D3-232-015 0.069 32:30 hr 2.296 0.127 0.191 0.08
D3-232-017 D3-232-017 D4-232-001 0.197 32:29 hr 6.151 0.133 0.2 0.087
D3-232-018 D3-232-018 D3-232-017 0.188 32:29 hr 6.607 0.123 0.184 0.074
D3-241-001 D3-241-001 D3-241-002 0.036 32:29 hr 1.886 0.092 0.139 0.041
D3-241-002 D3-241-002 D3-241-003 0.038 32:29 hr 1.927 0.096 0.143 0.044
D3-241-003 D3-241-003 D3-241-004 0.044 32:30 hr 2.005 0.102 0.153 0.051
D3-241-004 D3-241-004 D3-241-008 0.046 32:30 hr 2.033 0.104 0.156 0.053
D3-241-005 D3-241-009 D3-241-005 0.055 32:30 hr 2.149 0.114 0.171 0.064

D3-241-005A D3-241-005 D3-241-006 0.057 32:29 hr 2.164 0.116 0.174 0.066
D3-241-006 D3-241-006 D3-241-007 0.066 32:32 hr 2.268 0.125 0.188 0.077
D3-241-007 D3-241-007 D3-232-009 0.069 32:31 hr 2.291 0.127 0.191 0.079
D3-241-009 D3-241-008 D3-241-009 0.048 32:28 hr 2.064 0.107 0.16 0.056
D3-251-001 D3-251-001 D4-251-018 12.759 33:17 hr 3.435 1.756 0.39 0.322
D3-251-002 D3-251-002 D3-251-001 12.851 33:04 hr 3.376 1.788 0.397 0.333
D3-251-004 D3-251-004 D3-251-016 10.385 33:01 hr 3.932 1.444 0.361 0.279
D3-251-008 D3-251-008 D3-251-012 10.339 33:01 hr 2.939 1.789 0.447 0.412

9/30/2009 56 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D3-251-011 D3-251-011 D3-251-015 10.394 32:59 hr 6.812 0.972 0.243 0.13
D3-251-012 D3-251-012 D3-251-013 12.994 33:00 hr 2.488 2.453 0.613 0.695
D3-251-013 D3-251-013 D3-251-002 12.978 33:02 hr 3.669 1.693 0.376 0.301
D3-251-014 D3-251-014 D3-251-012 4.117 34:31 hr 2.411 1.567 0.784 0.957
D3-251-015 D3-251-015 D3-251-004 10.394 33:00 hr 3.93 1.445 0.361 0.279
D3-251-016 D3-251-016 D3-251-008 10.363 33:00 hr 5.11 1.191 0.298 0.193
D3-252-008 D3-252-008 D3-251-014 4.123 34:31 hr 2.709 1.403 0.702 0.84
D3-252-012 D3-252-012 D3-252-008 4.126 34:31 hr 4.273 0.962 0.481 0.468
D3-252-045 D2-252-071 D3-252-045 7.121 32:30 hr 9.748 0.778 0.389 0.32

D3-252-045A D3-252-045 D2-252-105 7.117 32:31 hr 8.708 0.846 0.423 0.373
D3-252-057 D3-252-057 D3-252-054 7.188 32:30 hr 10.991 0.679 0.302 0.198
D3-261-010 D3-261-010 D3-252-057 7.204 32:30 hr 10.999 0.68 0.302 0.199
D3-261-014 D3-261-014 D3-261-010 5.883 32:30 hr 4.692 1.104 0.491 0.484
D3-261-025 D3-261-025 D3-261-014 5.107 32:46 hr 4.543 1.014 0.451 0.418
D3-261-045 D3-261-045 D3-261-025 5.114 32:33 hr 4.545 1.015 0.451 0.418
D3-261-075 D3-261-075 D3-261-045 5.393 32:33 hr 4.643 1.04 0.462 0.437
D3-261-086 D3-261-086 D3-261-075 4.903 32:31 hr 4.578 1.043 0.522 0.537
D3-261-117 D3-261-117 D3-261-086 5.193 32:34 hr 4.657 1.077 0.539 0.566
D3-261-130 D3-261-130 D3-261-117 5.311 32:31 hr 3.932 1.263 0.631 0.725
D3-262-017 D3-262-017 D3-261-130 5.377 32:32 hr 3.942 1.273 0.637 0.734
D3-262-018 D3-262-018 D3-262-017 3.44 32:31 hr 4.089 0.865 0.432 0.388
D3-262-042 D3-262-042 D3-262-018 1.417 32:34 hr 2.639 0.621 0.31 0.209
D3-262-065 D3-262-065 D3-262-122 1.392 32:34 hr 2.505 0.734 0.489 0.482
D3-262-083 D3-262-083 D3-262-065 1.424 32:34 hr 2.858 0.675 0.45 0.416
D3-262-122 D3-262-122 D3-262-042 1.298 32:30 hr 2.46 0.705 0.47 0.45
D3-271-013 D3-271-013 D3-262-083 1.378 32:22 hr 2.849 0.659 0.44 0.4
D3-271-019 D3-271-019 D3-271-024 0.856 33:16 hr 3.701 0.416 0.333 0.239
D3-271-024 D3-271-024 D2-271-017 0.852 33:16 hr 3.697 0.415 0.332 0.238
D3-271-029 D3-271-029 D3-271-013 0.026 32:29 hr 0.885 0.093 0.062 0.008
D3-271-038 D3-271-038 D3-271-019 0.859 33:17 hr 3.706 0.417 0.334 0.24
D3-271-055 D3-271-055 D3-271-038 0.859 33:12 hr 3.707 0.417 0.334 0.24
D3-271-059 D3-271-059 D3-271-055 0.856 33:13 hr 3.707 0.416 0.333 0.239
D3-271-068 D3-271-068 D3-271-069 0.884 33:00 hr 3.735 0.423 0.339 0.247
D3-271-069 D3-271-069 D3-271-070 0.882 33:01 hr 3.734 0.423 0.338 0.247
D3-271-070 D3-271-070 D3-271-072 0.875 33:02 hr 3.726 0.421 0.337 0.245
D3-271-072 D3-271-072 D3-271-059 0.863 33:01 hr 3.712 0.418 0.335 0.241
D3-271-075 D3-271-075 D3-271-068 0.884 33:00 hr 3.737 0.423 0.339 0.247
D3-271-111 D3-271-111 D3-271-029 0.014 32:19 hr 0.756 0.068 0.045 0.004
D3-281-006 D3-281-006 D2-281-002 2.763 32:16 hr 3.484 1.25 1 1.652
D4-221-004 D4-221-004 D4-221-005 0.487 32:58 hr 4.306 0.274 0.274 0.164
D4-221-005 D4-221-005 D4-221-008 0.489 33:01 hr 3.777 0.302 0.302 0.199
D4-221-008 D4-221-008 D4-221-009 0.49 33:00 hr 4.215 0.28 0.28 0.171
D4-221-009 D4-221-009 D4-221-010 0.49 33:00 hr 4.013 0.264 0.211 0.098
D4-221-010 D4-221-010 D4-221-011 0.491 33:00 hr 4.583 0.241 0.193 0.081
D4-221-011 D4-221-011 D4-221-015 0.5 33:02 hr 2.631 0.361 0.289 0.182
D4-232-001 D4-232-001 D4-232-002 0.199 32:29 hr 7.784 0.114 0.171 0.063
D4-232-002 D4-232-002 D4-232-003 0.203 32:29 hr 7.15 0.122 0.183 0.073
D4-232-003 D4-232-003 D4-232-004 0.204 32:29 hr 4.233 0.177 0.266 0.155
D4-232-004 D4-232-004 D4-232-005 0.213 32:30 hr 3.348 0.216 0.325 0.228
D4-232-005 D4-232-005 D4-232-006 0.211 32:31 hr 3.399 0.213 0.319 0.22
D4-232-006 D4-232-006 D4-232-007 0.208 32:32 hr 3.842 0.193 0.289 0.183
D4-232-007 D4-232-007 D4-232-008 0.25 32:30 hr 2.543 0.3 0.45 0.416
D4-232-008 D4-232-008 9000 0.25 32:31 hr 3.322 0.245 0.367 0.288
D4-251-001 D4-251-001 E1-251-002 13.008 33:33 hr 3.417 1.788 0.397 0.333
D4-251-005 D4-251-005 D4-251-019 13.027 33:31 hr 2.577 2.221 0.494 0.489
D4-251-008 D4-251-008 D4-251-005 12.71 33:19 hr 3.259 1.821 0.405 0.344
D4-251-018 D4-251-018 D4-251-008 12.736 33:15 hr 3.427 1.757 0.39 0.322
D4-251-019 D4-251-019 D4-251-001 13.019 33:30 hr 2.581 2.217 0.493 0.488
D4-271-014 D4-271-014 D4-271-015 0.897 32:57 hr 3.752 0.427 0.341 0.251
D4-271-015 D4-271-015 D4-271-018 0.897 33:01 hr 3.751 0.427 0.341 0.251
D4-271-018 D4-271-018 D4-271-021 0.895 33:01 hr 3.749 0.426 0.341 0.25
D4-271-021 D4-271-021 D3-271-075 0.892 33:02 hr 3.745 0.425 0.34 0.249

9/30/2009 57 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E1-221-001 D4-221-015 E1-221-001 0.498 33:00 hr 2.794 0.345 0.276 0.167
E1-221-001A E1-221-001 E1-222-004 0.503 33:02 hr 2.936 0.335 0.268 0.157
E1-222-004 E1-222-004 E1-222-005 0.501 33:00 hr 6.228 0.203 0.174 0.066
E1-222-005 E1-222-005 E1-222-006 0.502 33:01 hr 4.468 0.249 0.199 0.087
E1-222-006 E1-222-006 E1-222-007 0.502 33:00 hr 3.658 0.287 0.229 0.115
E1-222-007 E1-222-007 E1-222-011 0.503 33:01 hr 3.663 0.287 0.229 0.115
E1-222-011 E1-222-011 E1-222-012 0.502 33:00 hr 4.556 0.229 0.153 0.05
E1-222-012 E1-222-012 E2-222-075 0.503 33:02 hr 2.935 0.311 0.207 0.094
E1-231-012 E1-231-012 E2-231-021 0.404 32:46 hr 4.466 0.281 0.422 0.372
E1-242-001 E1-242-001 E2-242-034 14.985 33:46 hr 3.423 1.987 0.442 0.403
E1-242-002 E1-242-002 E1-242-001 2.111 34:00 hr 3.01 0.755 0.377 0.303
E1-251-001 E1-251-001 E1-242-001 12.922 33:47 hr 5.845 1.204 0.268 0.157
E1-251-002 E1-251-002 E1-251-001 12.948 33:34 hr 3.229 1.86 0.413 0.358
E1-251-003 E1-251-003 E1-251-025 2.113 33:49 hr 2.688 0.822 0.411 0.354
E1-251-004 E1-251-004 E1-251-003 2.125 33:49 hr 2.591 0.848 0.424 0.375
E1-251-007 E1-251-007 E2-251-027 2.104 33:46 hr 3.245 0.712 0.356 0.272
E1-251-018 E1-251-018 E1-251-007 2.102 33:46 hr 3.614 0.658 0.329 0.234
E1-251-019 E1-251-019 E1-251-018 2.098 33:45 hr 3.628 0.655 0.327 0.232
E1-251-020 E1-251-020 E1-251-019 2.088 33:44 hr 3.301 0.699 0.35 0.262
E1-251-021 E1-251-021 E1-251-020 2.087 33:31 hr 3.296 0.7 0.35 0.263
E1-251-023 E1-251-023 E1-251-021 2.096 33:31 hr 3.326 0.697 0.349 0.261
E1-251-025 E1-251-025 E1-242-002 2.111 34:00 hr 2.685 0.822 0.411 0.354
E1-271-068 E1-271-068 E1-271-072 0.93 32:47 hr 3.789 0.435 0.348 0.26
E1-271-072 E1-271-072 E1-271-076 0.915 32:47 hr 3.773 0.431 0.345 0.256
E1-271-076 E1-271-076 D4-271-014 0.897 32:45 hr 3.752 0.427 0.341 0.251
E2-202-016 E2-202-016 E3-202-009 0.294 32:16 hr 4.041 0.239 0.359 0.276
E2-222-015 E2-222-015 E2-222-036 1.404 32:45 hr 6.359 0.372 0.248 0.135
E2-222-016 E2-222-016 E2-222-015 0.927 32:59 hr 13.739 0.191 0.191 0.079
E2-222-017 E2-222-017 E2-222-016 0.506 33:14 hr 7.367 0.166 0.11 0.026
E2-222-028 E2-222-028 E2-222-029 0.412 32:45 hr 4.488 0.284 0.426 0.378

E2-222-028A E2-222-007 E2-222-028 0.411 32:45 hr 4.485 0.284 0.426 0.378
E2-222-029 E2-222-029 E2-222-030 0.412 32:45 hr 4.488 0.284 0.427 0.379
E2-222-030 E2-222-030 E2-222-031 0.411 32:45 hr 4.486 0.284 0.426 0.378
E2-222-031 E2-222-031 E2-222-048 0.412 32:46 hr 4.488 0.284 0.427 0.379
E2-222-036 E2-222-036 E2-222-037 1.402 32:45 hr 5.972 0.389 0.259 0.147
E2-222-037 E2-222-037 E3-222-065 1.402 32:45 hr 6.065 0.384 0.256 0.144
E2-222-040 E2-222-040 E2-222-015 0.502 32:30 hr 4.899 0.309 0.464 0.44
E2-222-044 E2-222-044 E2-222-017 0.507 33:03 hr 2.759 0.327 0.218 0.104
E2-222-048 E2-222-048 E2-222-050 0.41 32:45 hr 4.482 0.284 0.425 0.377
E2-222-050 E2-222-050 E2-222-040 0.502 32:30 hr 7.035 0.236 0.354 0.268
E2-222-067 E2-222-067 E2-222-044 0.508 33:01 hr 3.653 0.269 0.179 0.07
E2-222-075 E2-222-075 E2-222-067 0.507 33:00 hr 3.671 0.268 0.178 0.069
E2-231-002 E2-231-002 E2-222-007 0.402 32:46 hr 4.313 0.239 0.239 0.125
E2-231-005 E2-231-005 E2-231-002 0.404 32:46 hr 4.309 0.24 0.24 0.126
E2-231-006 E2-231-006 E2-231-005 0.404 32:45 hr 4.322 0.24 0.24 0.126
E2-231-013 E2-231-013 E2-231-006 0.404 32:45 hr 4.467 0.281 0.422 0.372
E2-231-021 E2-231-021 E2-231-013 0.397 32:46 hr 4.445 0.279 0.418 0.365
E2-231-028 E2-231-028 E2-231-029 0.437 32:45 hr 3.663 0.348 0.522 0.538
E2-231-029 E2-231-029 E2-231-030 0.429 32:45 hr 3.52 0.354 0.531 0.553
E2-231-030 E2-231-030 E2-231-031 0.425 32:45 hr 3.173 0.382 0.573 0.626
E2-231-031 E2-231-031 E2-231-035 0.416 32:46 hr 4.084 0.308 0.462 0.436
E2-231-035 E2-231-035 E2-231-037 0.398 32:45 hr 4.448 0.279 0.419 0.366
E2-231-037 E2-231-037 E1-231-012 0.394 32:45 hr 4.436 0.278 0.416 0.362
E2-242-004 E2-242-004 E3-242-012 14.851 34:18 hr 3.506 1.938 0.431 0.385
E2-242-011 E2-242-011 E2-242-004 14.876 34:05 hr 3.331 2.018 0.448 0.414
E2-242-017 E2-242-017 E2-242-011 14.911 34:04 hr 2.81 2.307 0.513 0.522
E2-242-024 E2-242-024 E2-242-017 14.923 34:02 hr 3.828 1.82 0.405 0.344
E2-242-034 E2-242-034 E2-242-024 14.964 33:47 hr 3.354 2.016 0.448 0.413
E2-251-027 E2-251-027 E1-251-004 2.126 33:45 hr 2.841 0.792 0.396 0.331
E2-251-058 E2-251-058 E1-251-023 2.092 33:30 hr 4.392 0.569 0.285 0.177
E2-252-192 E2-252-192 E2-251-058 2.106 33:32 hr 5.802 0.532 0.355 0.27
E2-252-193 E2-252-193 E2-252-196 2.111 33:31 hr 6.291 0.503 0.335 0.242

9/30/2009 58 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E2-252-194 E2-252-194 E2-252-193 2.112 33:30 hr 6.292 0.503 0.335 0.242
E2-252-196 E2-252-196 E2-252-192 2.106 33:29 hr 6.289 0.502 0.334 0.241
E2-271-073 E2-271-076 E2-271-078 0.965 32:32 hr 3.829 0.444 0.355 0.27
E2-271-077 E2-271-078 E2-271-081 0.952 32:46 hr 3.815 0.44 0.352 0.266
E2-271-081 E2-271-081 E2-271-086 0.949 32:47 hr 3.811 0.44 0.352 0.265
E2-271-086 E2-271-086 E1-271-068 0.941 32:47 hr 3.802 0.438 0.35 0.263
E3-202-008 E3-202-010 E3-202-008 0.295 32:30 hr 3.159 0.259 0.31 0.209

E3-202-008A E3-202-008 E3-202-011 0.3 32:30 hr 3.176 0.261 0.314 0.213
E3-202-009 E3-202-009 E3-202-BV 0.293 32:30 hr 3.16 0.258 0.309 0.208
E3-202-011 E3-202-011 E3-202-012 0.3 32:31 hr 3.261 0.256 0.308 0.206
E3-202-012 E3-202-012 E4-202-001 0.299 32:30 hr 4.686 0.197 0.237 0.123
E3-222-051 E3-222-051 E3-231-006 1.415 32:48 hr 3.051 0.639 0.426 0.378

E3-222-051A E3-222-064 E3-222-051 1.417 32:46 hr 3.492 0.578 0.385 0.315
E3-222-065 E3-222-065 E3-222-064 1.401 32:45 hr 4.244 0.497 0.331 0.237
E3-231-006 E3-231-006 E4-231-005 1.417 32:52 hr 2.956 0.607 0.347 0.259
E3-241-015 E3-241-015 E4-241-016 16.493 34:33 hr 4.901 1.632 0.363 0.281
E3-241-022 E3-241-022 E3-241-015 16.516 34:18 hr 4.659 1.696 0.377 0.302
E3-241-028 E3-241-028 E3-241-022 16.556 34:17 hr 3.744 2.003 0.445 0.408
E3-241-034 E3-241-034 E3-241-028 2.056 33:15 hr 4.049 0.685 0.456 0.427
E3-241-036 E3-241-036 E3-241-034 2.024 33:15 hr 4.189 0.659 0.439 0.399
E3-241-048 E3-241-048 E3-241-049 2.006 33:15 hr 3.211 0.806 0.537 0.563
E3-241-049 E3-241-049 E3-241-036 2.019 33:15 hr 4.7 0.603 0.402 0.34
E3-242-002 E3-242-002 E3-241-028 14.821 34:18 hr 3.895 1.788 0.397 0.333
E3-242-012 E3-242-012 E3-242-002 14.834 34:15 hr 4.406 1.633 0.363 0.281
E3-252-001 E3-252-001 E3-252-003 2.132 33:19 hr 2.994 0.896 0.598 0.668
E3-252-003 E3-252-003 E3-252-004 2.117 33:33 hr 3.002 0.889 0.593 0.659
E3-252-004 E3-252-004 E3-252-084 2.114 33:29 hr 6.277 0.504 0.336 0.243
E3-252-084 E3-252-084 E2-252-194 2.116 33:31 hr 6.295 0.503 0.335 0.243
E3-252-085 E3-252-085 E3-252-001 2.135 33:15 hr 2.991 0.898 0.599 0.669
E3-271-068 E3-271-068 E3-271-072 0.897 32:31 hr 3.759 0.426 0.341 0.25
E3-271-072 E3-271-072 E3-271-074 0.9 32:31 hr 3.755 0.427 0.342 0.252
E3-271-074 E3-271-074 E2-271-076 0.956 32:30 hr 3.818 0.441 0.353 0.267
E3-271-121 E3-271-121 E3-271-123 0.887 32:31 hr 3.743 0.424 0.339 0.248
E3-271-122 E3-271-122 E3-271-121 0.879 32:30 hr 3.196 0.473 0.379 0.304
E3-271-123 E3-271-123 E3-271-068 0.883 32:31 hr 3.735 0.423 0.338 0.247
E4-202-001 E4-202-001 E4-202-002 0.297 32:30 hr 4.617 0.184 0.184 0.074
E4-202-002 E4-202-002 E4-202-003 0.297 32:31 hr 3.923 0.206 0.206 0.093
E4-202-003 E4-202-003 E4-202-009 0.292 32:30 hr 3.897 0.205 0.205 0.092
E4-202-007 E4-202-007 E4-202-013 0.299 32:30 hr 3.983 0.206 0.206 0.093
E4-202-009 E4-202-009 E4-202-007 0.295 32:30 hr 3.906 0.206 0.206 0.093
E4-202-013 E4-202-013 E4-202-014 0.298 32:31 hr 3.98 0.205 0.205 0.092
E4-202-014 E4-202-014 F1-202-010 0.295 32:30 hr 4.491 0.187 0.187 0.076
E4-231-005 E4-231-005 E4-231-006 1.414 33:00 hr 5.468 0.39 0.223 0.109
E4-231-006 E4-231-006 E4-231-008 1.414 33:01 hr 5.477 0.39 0.223 0.109
E4-231-007 E4-231-007 F1-231-002 1.404 33:04 hr 2.581 0.683 0.41 0.352
E4-231-008 E4-231-008 E4-231-007 1.407 33:01 hr 3.03 0.607 0.364 0.283
E4-232-016 E4-232-016 F1-232-033 16.485 34:48 hr 3.717 2.007 0.446 0.41
E4-241-005 E4-241-005 E4-232-016 16.518 34:35 hr 3.876 1.947 0.433 0.389
E4-241-016 E4-241-016 E4-241-005 16.48 34:32 hr 5.061 1.593 0.354 0.269
E4-241-075 E4-241-075 E4-241-077 1.839 33:14 hr 5.427 0.506 0.337 0.245
E4-241-077 E4-241-077 E4-241-078 1.841 33:17 hr 3.222 0.75 0.5 0.5
E4-241-078 E4-241-078 E4-241-079 1.842 33:16 hr 3.549 0.696 0.464 0.44
E4-241-079 E4-241-079 E4-241-080 1.972 33:15 hr 3.017 0.835 0.557 0.597
E4-241-080 E4-241-080 E3-241-048 1.975 33:16 hr 3.022 0.835 0.557 0.597
E4-241-081 E4-241-081 E4-241-075 1.838 33:11 hr 4.075 0.626 0.417 0.364
E4-242-014 E4-242-014 E4-241-081 1.811 33:02 hr 3.729 0.662 0.441 0.402
E4-242-029 E4-242-029 E4-242-014 1.824 33:03 hr 3.078 0.772 0.515 0.525
E4-242-034 E4-242-034 E4-242-029 1.822 33:00 hr 3.469 0.703 0.468 0.447
E4-242-036 E4-242-036 E4-242-034 1.821 32:59 hr 3.467 0.703 0.469 0.447
E4-242-045 E4-242-045 E4-242-036 1.824 33:01 hr 3.472 0.703 0.469 0.447
E4-242-057 E4-242-057 E4-242-045 1.821 33:02 hr 3.24 0.741 0.494 0.489
E4-242-062 E4-242-062 E4-242-057 1.814 33:01 hr 3.198 0.746 0.497 0.495

9/30/2009 59 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E4-242-069 E4-242-069 E4-242-062 1.816 32:48 hr 2.881 0.811 0.541 0.57
E4-242-078 E4-242-078 E4-242-069 1.802 32:47 hr 3.012 0.778 0.519 0.532
E4-251-001 E4-251-001 E4-242-078 1.8 32:45 hr 3.063 0.767 0.512 0.52
E4-252-009 E4-252-009 E3-252-085 2.135 33:15 hr 2.99 0.898 0.599 0.67
E4-252-010 E4-252-010 E4-252-009 2.137 33:15 hr 2.985 0.9 0.6 0.672
E4-252-011 E4-252-011 E4-252-010 2.145 33:16 hr 3 0.899 0.6 0.671
E4-252-013 E4-252-013 E4-252-014 2.183 33:00 hr 4.375 0.675 0.45 0.417
E4-252-014 E4-252-014 E4-252-019 2.181 33:00 hr 4.283 0.686 0.457 0.429
E4-252-019 E4-252-019 E4-252-021 2.179 33:03 hr 3.299 0.843 0.562 0.606
E4-252-021 E4-252-021 E4-252-023 2.158 33:16 hr 3.321 0.831 0.554 0.593
E4-252-023 E4-252-023 E4-252-011 2.157 33:18 hr 3.035 0.895 0.597 0.666
E4-252-033 E4-252-033 E4-252-013 2.198 33:02 hr 3.795 0.758 0.506 0.51
E4-252-035 E4-252-035 E4-252-033 2.205 33:01 hr 6.14 0.528 0.352 0.266
E4-252-037 E4-252-037 E4-252-035 2.212 33:01 hr 4.549 0.662 0.442 0.403
E4-271-058 E4-271-058 E4-271-060 0.904 32:32 hr 2.32 0.616 0.493 0.488
E4-271-060 E4-271-060 E4-271-062 0.897 32:31 hr 3.921 0.413 0.331 0.236
E4-271-062 E4-271-062 E4-271-063 0.887 32:31 hr 4.376 0.378 0.303 0.199
E4-271-063 E4-271-063 E4-271-064 0.878 32:30 hr 4.785 0.352 0.282 0.173
E4-271-064 E4-271-064 E3-271-122 0.887 32:31 hr 3.393 0.455 0.364 0.284
F1-202-005 F1-202-005 F1-202-007 0.305 32:30 hr 3.782 0.198 0.158 0.054
F1-202-006 F1-202-006 F1-202-005 0.305 32:30 hr 3.976 0.196 0.168 0.061
F1-202-007 F1-202-007 F2-202-001 0.325 32:30 hr 4.521 0.183 0.146 0.046
F1-202-008 F1-202-008 F1-202-006 0.308 32:31 hr 2.892 0.24 0.192 0.08
F1-202-009 F1-202-009 F1-202-008 0.311 32:31 hr 4.123 0.206 0.206 0.093
F1-202-010 F1-202-010 F1-202-009 0.292 32:31 hr 4.292 0.192 0.192 0.08
F1-231-001 F1-231-001 F2-231-024 1.374 33:20 hr 2.205 0.738 0.422 0.371

F1-231-001A F1-231-003 F1-231-001 1.386 33:18 hr 2.696 0.655 0.393 0.326
F1-231-002 F1-231-002 F1-231-003 1.386 33:17 hr 2.474 0.698 0.419 0.367
F1-232-001 F1-232-001 F2-231-023 16.833 35:02 hr 3.851 1.985 0.441 0.402
F1-232-002 F1-232-002 F1-232-001 16.845 34:50 hr 3.595 2.094 0.465 0.442
F1-232-008 F1-232-008 F1-232-066 1.181 32:30 hr 4.233 0.478 0.383 0.31
F1-232-012 F1-232-012 F1-232-066 16.448 34:45 hr 3.662 2.027 0.45 0.417
F1-232-013 F1-232-013 F1-232-008 1.195 32:32 hr 2.922 0.64 0.512 0.521
F1-232-014 F1-232-014 F1-232-017 0.508 33:44 hr 2.937 0.338 0.27 0.16
F1-232-017 F1-232-017 F1-232-019 0.509 33:48 hr 2.384 0.393 0.315 0.215
F1-232-019 F1-232-019 F1-232-013 1.194 32:30 hr 2.933 0.638 0.51 0.518
F1-232-033 F1-232-033 F1-232-012 16.475 34:48 hr 3.79 1.977 0.439 0.399
F1-232-066 F1-232-066 F1-232-002 16.87 34:47 hr 3.687 2.056 0.457 0.428
F1-241-050 F1-241-050 F1-242-001 0.035 32:41 hr 1.758 0.077 0.061 0.007
F1-241-109 F1-241-109 F1-241-050 0.032 32:33 hr 0.909 0.112 0.09 0.017
F1-241-110 F1-241-110 F1-241-109 0.026 32:37 hr 0.865 0.1 0.08 0.013
F1-242-001 F1-242-001 E4-241-081 0.059 32:29 hr 2.052 0.097 0.078 0.012
F1-251-003 F1-251-003 E4-251-001 1.797 32:45 hr 2.972 0.785 0.523 0.54
F1-251-015 F1-251-015 F1-251-003 1.595 33:01 hr 3.753 0.66 0.528 0.548
F1-251-023 F1-251-023 F1-251-015 1.592 32:47 hr 3.874 0.643 0.514 0.524
F1-251-031 F1-251-031 F1-251-023 1.522 33:00 hr 4.532 0.55 0.44 0.4
F1-251-033 F1-251-033 F1-251-031 1.516 32:58 hr 3.688 0.643 0.514 0.525
F1-251-034 F1-251-034 F1-251-106 1.518 32:46 hr 3.415 0.684 0.547 0.581
F1-251-039 F1-251-039 F1-251-034 1.525 32:47 hr 3.829 0.627 0.502 0.503
F1-251-040 F1-251-040 F1-251-039 1.517 32:47 hr 3.714 0.64 0.512 0.52
F1-251-041 F1-251-041 F1-251-040 1.508 32:45 hr 3.767 0.63 0.504 0.506
F1-251-044 F1-251-044 F1-251-041 1.502 32:46 hr 3.765 0.628 0.502 0.504
F1-251-047 F1-251-047 F1-251-044 1.499 32:47 hr 3.671 0.64 0.512 0.52
F1-251-048 F1-251-048 F1-251-068 1.493 32:45 hr 3.95 0.602 0.482 0.469
F1-251-049 F1-251-049 F1-251-108 1.435 32:45 hr 3.549 0.635 0.508 0.513
F1-251-050 F1-251-050 F1-251-049 1.44 32:32 hr 3.949 0.585 0.468 0.447
F1-251-068 F1-251-068 F1-251-047 1.495 32:45 hr 3.951 0.603 0.482 0.47
F1-251-106 F1-251-106 F1-251-033 1.513 32:58 hr 3.411 0.683 0.547 0.58
F1-251-108 F1-251-108 F1-251-048 1.492 32:45 hr 3.461 0.792 0.792 0.967
F1-252-017 F1-252-017 E4-252-037 2.215 33:00 hr 5.399 0.583 0.388 0.319
F1-252-033 F1-252-033 F1-252-017 2.216 33:00 hr 5.4 0.583 0.389 0.32
F1-252-039 F1-252-039 F1-252-033 2.219 33:01 hr 4.948 0.623 0.415 0.361

9/30/2009 60 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F1-261-003 F1-261-003 F1-261-004 2.196 32:59 hr 6.611 0.545 0.436 0.394
F1-261-004 F1-261-004 F1-252-039 2.198 32:59 hr 6.234 0.521 0.347 0.259
F1-261-009 F1-261-009 F1-261-003 2.197 32:59 hr 4.653 0.719 0.575 0.629
F1-261-026 F1-261-026 F1-261-009 2.198 32:45 hr 4.654 0.719 0.575 0.629
F1-261-040 F1-261-040 F1-261-026 2.208 32:46 hr 4.648 0.723 0.578 0.634
F1-261-048 F1-261-048 F1-261-040 2.194 32:46 hr 4.641 0.72 0.576 0.63
F1-261-058 F1-261-058 F1-261-048 2.201 32:46 hr 5.64 0.617 0.494 0.489
F1-261-064 F1-261-064 F1-261-058 2.204 32:46 hr 5.347 0.644 0.515 0.526
F1-261-070 F1-261-070 F1-261-064 2.178 32:45 hr 5.332 0.64 0.512 0.52
F1-261-075 F1-261-075 F1-261-070 2.177 32:45 hr 4.806 0.695 0.556 0.596
F1-261-078 F1-261-078 F1-261-075 2.095 32:46 hr 4.763 0.679 0.543 0.574
F1-261-081 F1-261-081 F1-261-078 2.099 32:46 hr 4.208 0.752 0.602 0.675
F1-261-089 F1-261-089 F1-261-081 2.101 32:46 hr 4.209 0.753 0.602 0.676
F1-261-095 F1-261-095 F1-261-089 2.065 32:45 hr 4.208 0.742 0.594 0.661
F1-261-097 F1-261-097 F1-261-095 2.065 32:45 hr 4.205 0.742 0.594 0.662
F1-261-106 F1-261-106 F1-261-097 2.064 32:45 hr 4.208 0.742 0.593 0.66
F1-271-101 F1-271-101 F1-271-103 0.772 32:21 hr 2.228 0.563 0.45 0.417
F1-271-103 F1-271-103 E4-271-058 0.907 32:30 hr 2.717 0.547 0.438 0.396
F2-202-001 F2-202-001 F2-202-023 0.325 32:30 hr 3.595 0.214 0.171 0.064
F2-202-002 F2-202-002 F2-202-007 0.331 32:41 hr 3.567 0.218 0.174 0.066
F2-202-003 F2-202-003 F2-202-005 0.326 32:30 hr 3.658 0.212 0.17 0.063
F2-202-004 F2-202-004 F2-202-006 0.338 32:44 hr 3.489 0.225 0.18 0.07
F2-202-005 F2-202-005 F2-202-002 0.328 32:44 hr 3.752 0.209 0.168 0.061
F2-202-006 F2-202-006 F2-202-024 0.344 32:45 hr 4.718 0.185 0.148 0.047
F2-202-007 F2-202-007 F2-202-004 0.337 32:43 hr 3.785 0.212 0.169 0.062
F2-202-023 F2-202-023 F2-202-003 0.325 32:30 hr 3.326 0.226 0.181 0.071
F2-202-024 F2-202-024 F3-202-006 0.348 32:45 hr 4.025 0.207 0.166 0.06
F2-231-004 F2-231-004 F3-231-015 17.394 35:19 hr 3.155 2.378 0.529 0.549
F2-231-010 F2-231-010 F2-231-004 17.43 35:05 hr 3.869 2.032 0.451 0.419
F2-231-016 F2-231-016 F2-231-010 16.792 35:03 hr 3.829 1.99 0.442 0.404
F2-231-023 F2-231-023 F2-231-016 16.821 35:04 hr 3.696 2.047 0.455 0.425
F2-231-024 F2-231-024 F2-231-010 1.365 33:33 hr 1.925 0.815 0.466 0.442
F2-232-002 F2-232-002 F2-232-003 0.514 33:33 hr 2.33 0.402 0.322 0.224
F2-232-003 F2-232-003 F2-232-004 0.508 33:32 hr 2.3 0.403 0.322 0.225
F2-232-004 F2-232-004 F2-232-005 0.507 33:30 hr 2.297 0.403 0.322 0.225
F2-232-005 F2-232-005 F2-232-006 0.508 33:32 hr 2.245 0.41 0.328 0.232
F2-232-006 F2-232-006 F1-232-014 0.508 33:46 hr 2.399 0.391 0.313 0.212
F2-232-007 F2-232-007 F2-232-002 0.517 33:31 hr 2.052 0.443 0.354 0.269
F2-242-055 F2-242-055 F1-241-110 0.024 32:45 hr 0.819 0.098 0.078 0.012
F2-242-056 F2-242-056 F2-242-055 0.025 32:34 hr 0.885 0.097 0.078 0.012
F2-251-012 F2-251-012 F2-251-028 1.359 32:30 hr 4.125 0.542 0.433 0.389
F2-251-016 F2-251-016 F2-251-017 1.371 32:32 hr 4.044 0.554 0.443 0.405
F2-251-017 F2-251-017 F2-252-027 1.359 32:31 hr 4.153 0.539 0.431 0.386
F2-251-018 F2-251-018 F1-251-050 1.463 32:31 hr 4.359 0.549 0.44 0.399
F2-251-028 F2-251-028 F2-251-016 1.369 32:31 hr 4.134 0.544 0.435 0.392
F2-252-027 F2-252-027 F2-251-018 1.459 32:30 hr 4.227 0.561 0.449 0.415
F2-261-053 F2-261-053 F1-261-106 1.718 33:00 hr 5.63 0.511 0.409 0.351
F2-262-011 F2-262-011 F2-261-053 1.708 32:47 hr 4.914 0.564 0.451 0.419
F2-262-017 F2-262-017 F2-262-011 1.653 32:46 hr 5.764 0.488 0.39 0.322
F2-262-020 F2-262-020 F2-262-017 1.655 32:45 hr 5.765 0.488 0.391 0.323
F2-262-029 F2-262-029 F2-262-020 1.674 32:46 hr 5.088 0.541 0.433 0.389
F2-262-032 F2-262-032 F2-262-029 1.688 32:47 hr 3.607 0.714 0.571 0.622
F2-262-038 F2-262-038 F2-262-032 1.623 32:46 hr 4.355 0.595 0.476 0.46
F3-202-006 F3-202-006 F3-202-007 0.353 32:44 hr 3.677 0.223 0.179 0.07
F3-202-007 F3-202-007 F3-211-010 0.378 32:43 hr 3.751 0.231 0.185 0.075
F3-211-010 F3-211-010 F3-211-011 0.39 32:42 hr 4.101 0.222 0.178 0.069
F3-211-011 F3-211-011 F3-211-012 0.393 32:43 hr 3.814 0.235 0.188 0.077
F3-211-012 F3-211-012 F3-211-013 0.45 32:30 hr 4.069 0.247 0.197 0.085
F3-211-013 F3-211-013 F4-211-002 0.455 32:30 hr 3.937 0.254 0.203 0.09
F3-222-007 F3-222-007 F3-222-019 17.34 35:34 hr 3.751 2.072 0.46 0.434
F3-222-008 F3-222-008 F3-222-007 17.352 35:34 hr 3.683 2.103 0.467 0.445

F3-222-008A F3-222-020 F3-222-008 17.36 35:18 hr 3.948 1.994 0.443 0.405

9/30/2009 61 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F3-222-019 F3-222-019 F4-222-013 17.302 35:34 hr 3.611 2.13 0.473 0.455
F3-231-015 F3-231-015 F3-222-020 17.383 35:19 hr 3.155 2.377 0.528 0.548
F3-232-001 F3-232-001 F2-232-007 0.518 33:30 hr 2.446 0.391 0.312 0.212
F3-232-002 F3-232-002 F3-232-001 0.52 33:32 hr 2.15 0.43 0.344 0.255
F3-232-003 F3-232-003 F3-232-002 0.521 33:22 hr 2.212 0.422 0.337 0.245
F3-232-004 F3-232-004 F3-232-005 0.544 33:16 hr 2.62 0.374 0.281 0.172
F3-232-005 F3-232-005 F3-232-006 0.54 33:17 hr 2.302 0.409 0.307 0.204
F3-232-006 F3-232-006 F3-232-007 0.532 33:16 hr 2.618 0.369 0.276 0.167
F3-232-007 F3-232-007 F3-232-003 0.527 33:16 hr 3.852 0.286 0.229 0.115
F3-241-004 F3-241-004 F3-242-011 0.017 32:26 hr 1.262 0.059 0.047 0.004
F3-241-005 F3-241-005 F3-241-004 0.017 32:29 hr 0.749 0.083 0.067 0.009
F3-241-006 F3-241-006 F3-241-005 0.01 32:17 hr 0.677 0.063 0.05 0.005
F3-242-010 F3-242-010 F2-242-056 0.026 32:33 hr 0.85 0.103 0.082 0.014
F3-242-011 F3-242-011 F3-242-010 0.024 32:30 hr 0.832 0.097 0.078 0.012
F3-251-023 F3-251-023 F3-251-082 0.844 33:02 hr 3.568 0.423 0.339 0.247
F3-251-024 F3-251-024 F2-251-012 1.368 32:32 hr 3.707 0.591 0.473 0.454
F3-251-082 F3-251-082 F3-251-024 0.877 32:59 hr 4.717 0.356 0.285 0.177
F3-252-001 F3-252-001 F3-252-003 0.791 33:11 hr 4.023 0.37 0.296 0.191
F3-252-003 F3-252-003 F3-251-023 0.84 33:01 hr 4.092 0.382 0.305 0.203
F3-262-038 F3-262-038 F2-262-038 1.61 32:46 hr 5.182 0.518 0.414 0.36
F3-262-052 F3-262-052 F3-262-038 1.616 32:47 hr 3.549 0.698 0.558 0.6
F3-262-057 F3-262-057 F3-262-052 1.596 32:46 hr 5.129 0.519 0.415 0.36
F3-262-063 F3-262-063 F3-262-057 1.461 32:45 hr 6.305 0.417 0.334 0.24
F3-271-152 F3-271-152 F3-262-074 1.409 32:46 hr 3.693 0.606 0.485 0.475

F3-271-152A F3-262-074 F3-262-063 1.463 32:46 hr 3.494 0.652 0.522 0.537
F3-271-153 F3-271-153 F3-271-152 1.405 32:44 hr 5.746 0.434 0.347 0.259
F4-0232-BV F4-0232-BV F4-232-004 0.576 33:04 hr 1.696 0.635 0.635 0.731
F4-211-002 F4-211-002 F4-211-003 0.454 32:30 hr 4.594 0.228 0.182 0.072
F4-211-003 F4-211-003 F4-211-015 0.451 32:32 hr 4.37 0.235 0.188 0.077
F4-211-004 F4-211-004 F4-211-005 0.453 32:40 hr 7.008 0.17 0.136 0.04
F4-211-005 F4-211-005 F4-211-013 0.457 32:30 hr 4.812 0.222 0.177 0.068
F4-211-006 F4-211-006 F4-211-007 0.471 32:30 hr 2.972 0.318 0.254 0.141
F4-211-007 F4-211-007 G1-211-003 0.476 32:31 hr 4.044 0.257 0.206 0.093
F4-211-013 F4-211-013 F4-211-014 0.468 32:30 hr 6.045 0.192 0.154 0.051
F4-211-014 F4-211-014 F4-211-006 0.471 32:30 hr 3.448 0.286 0.229 0.115
F4-211-015 F4-211-015 F4-211-004 0.452 32:30 hr 4.373 0.235 0.188 0.077
F4-221-022 F4-221-022 G1-221-029 17.284 36:03 hr 4.098 1.932 0.429 0.383
F4-222-003 F4-222-003 F4-221-022 17.316 35:49 hr 3.684 2.099 0.466 0.444
F4-222-013 F4-222-013 F4-222-003 17.331 35:48 hr 3.923 2.001 0.445 0.408
F4-232-004 F4-232-004 F4-232-005 0.565 33:05 hr 1.734 0.612 0.612 0.692
F4-232-005 F4-232-005 F4-232-006 0.547 33:16 hr 3.029 0.386 0.386 0.315
F4-232-006 F4-232-006 F3-232-004 0.546 33:16 hr 2.399 0.4 0.3 0.196
F4-241-002 F4-241-002 G1-241-001 0.588 32:45 hr 3.997 0.362 0.435 0.392
F4-241-003 F4-241-003 F4-241-002 0.608 32:49 hr 2.743 0.501 0.602 0.675
F4-241-004 F4-241-004 F4-241-003 0.615 32:48 hr 2.434 0.562 0.674 0.796
F4-241-005 F4-241-005 F4-241-004 0.633 32:34 hr 2.595 0.544 0.653 0.761
F4-241-006 F4-241-006 F4-241-005 0.482 32:48 hr 3.076 0.381 0.457 0.427
F4-241-007 F4-241-007 F4-241-006 0.47 32:48 hr 2.625 0.422 0.506 0.511
F4-241-008 F4-241-008 F4-241-007 0.459 32:48 hr 2.491 0.431 0.517 0.53
F4-241-009 F4-241-009 F3-241-006 0.003 32:18 hr 0.458 0.038 0.031 0.002
F4-241-010 F4-241-010 F4-241-009 0 00:00 hr 0 0 0 0
F4-241-011 F4-241-011 F4-241-010 0 00:00 hr 0 0 0 0
F4-251-016 F4-251-016 F4-251-022 0.778 33:01 hr 3.885 0.375 0.3 0.196
F4-251-022 F4-251-022 F4-251-023 0.777 33:01 hr 3.808 0.38 0.304 0.201
F4-251-023 F4-251-023 F4-252-003 0.791 33:02 hr 3.645 0.397 0.318 0.219
F4-252-003 F4-252-003 F3-252-001 0.79 33:02 hr 3.657 0.396 0.317 0.218
F4-252-005 F4-252-005 F4-251-016 0.776 33:01 hr 3.999 0.367 0.293 0.187
F4-271-034 G1-271-007 F4-271-034 1.417 32:30 hr 4.7 0.507 0.405 0.345

F4-271-034A F4-271-034 F4-271-075 1.419 32:30 hr 4.533 0.521 0.417 0.363
F4-271-069 F4-271-069 F4-271-073 1.411 32:32 hr 4.374 0.533 0.427 0.379
F4-271-070 F4-271-070 F3-271-153 1.414 32:47 hr 4.682 0.507 0.406 0.346
F4-271-072 F4-271-072 F4-271-070 1.376 32:34 hr 3.591 0.608 0.487 0.478

9/30/2009 62 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F4-271-073 F4-271-073 F4-271-072 1.398 32:32 hr 4.973 0.481 0.385 0.314
F4-271-075 F4-271-075 F4-271-069 1.42 32:31 hr 4.534 0.521 0.417 0.364
G1-211-003 G1-211-003 9010 0.819 32:32 hr 1.916 0.663 0.531 0.552
G1-221-001 G1-221-001 G2-212-041 17.253 36:20 hr 2.996 2.463 0.547 0.581
G1-221-005 G1-221-005 G1-221-001 17.261 36:17 hr 4.313 1.857 0.413 0.357
G1-221-010 G1-221-010 G1-221-005 17.282 36:04 hr 4.097 1.932 0.429 0.383
G1-221-029 G1-221-029 G1-221-010 17.28 36:04 hr 3.355 2.254 0.501 0.501
G1-232-012 G1-232-012 F4-0232-BV 0.584 32:50 hr 2.088 0.54 0.54 0.568
G1-241-001 G1-241-001 G1-232-012 0.585 32:45 hr 6.271 0.239 0.239 0.125
G1-241-002 G1-241-002 F4-241-008 0.459 32:44 hr 2.727 0.402 0.482 0.47
G1-242-001 G1-242-001 G1-241-002 0.46 32:36 hr 2.252 0.469 0.563 0.607
G1-242-006 G1-242-006 G1-242-001 0.467 32:33 hr 2.352 0.458 0.55 0.586
G1-242-014 G1-242-014 G1-242-006 0.467 32:33 hr 2.527 0.432 0.519 0.532
G1-242-025 G1-242-025 G1-242-014 0.457 32:32 hr 2.577 0.419 0.502 0.504
G1-242-028 G1-242-028 G1-242-025 0.197 32:30 hr 2.058 0.264 0.317 0.218
G1-242-038 G1-242-038 G1-242-028 0.193 32:33 hr 1.822 0.284 0.341 0.25
G1-242-045 G1-242-045 G1-242-038 0.175 32:19 hr 1.815 0.265 0.317 0.218
G1-252-004 G1-252-004 G1-252-005 0.728 33:01 hr 4.039 0.385 0.385 0.314
G1-252-005 G1-252-005 F4-252-005 0.756 33:01 hr 3.394 0.405 0.324 0.227
G1-252-006 G1-252-006 G1-252-004 0.728 33:00 hr 3.435 0.435 0.435 0.392
G1-252-007 G1-252-007 G1-252-006 0.732 33:01 hr 3.279 0.453 0.453 0.421
G1-252-008 G1-252-008 G1-252-007 0.731 33:00 hr 3.552 0.426 0.426 0.377
G1-252-009 G1-252-009 G1-252-008 0.732 33:01 hr 3.518 0.429 0.429 0.383
G1-252-011 G1-252-011 G1-252-009 0.732 33:01 hr 3.301 0.45 0.45 0.417
G1-271-007 G1-271-013 G1-271-007 1.394 32:30 hr 4.679 0.502 0.402 0.34
G1-271-013 G1-271-030 G1-271-013 1.398 32:30 hr 4.684 0.503 0.402 0.34
G1-271-030 G1-271-041 G1-271-030 1.4 32:31 hr 3.854 0.584 0.467 0.445
G1-271-042 G1-271-047 G1-271-042 1.058 32:30 hr 3.435 0.515 0.412 0.356
G1-271-047 G1-272-045 G1-271-047 1.054 32:31 hr 4.959 0.392 0.313 0.213
G1-272-045 G1-272-065 G1-272-045 0.92 32:33 hr 3.421 0.465 0.372 0.295
G1-272-065 G1-272-066 G1-272-065 0.859 32:30 hr 3.357 0.449 0.359 0.276
G1-272-066 G2-272-001 G1-272-066 0.856 32:30 hr 3.353 0.448 0.358 0.274
G2-212-001 G2-212-001 G3-212-007 17.263 36:34 hr 2.703 2.681 0.596 0.665
G2-212-002 G2-212-003 G2-212-002 17.287 36:30 hr 5.363 1.581 0.351 0.265

G2-212-002A G2-212-002 G2-212-001 17.283 36:33 hr 3.253 2.309 0.513 0.523
G2-212-014A G2-212-014 G2-212-003 2.879 36:30 hr 7.16 0.574 0.383 0.311
G2-212-015 G2-212-015 G2-212-014 17.285 36:30 hr 5.092 1.642 0.365 0.284
G2-212-032 G2-212-032 G2-212-047 17.292 36:30 hr 3.995 1.97 0.438 0.397
G2-212-035 G2-212-035 G2-212-032 17.292 36:19 hr 3.732 2.076 0.461 0.435
G2-212-038 G2-212-038 G2-212-035 17.306 36:16 hr 3.93 1.996 0.444 0.406
G2-212-041 G2-212-041 G2-212-038 17.308 36:15 hr 3.303 2.285 0.508 0.513
G2-212-047 G2-212-047 G2-212-015 17.288 36:30 hr 3.267 2.302 0.512 0.52
G2-252-043 G2-252-043 G2-252-045 0.705 33:00 hr 3.546 0.414 0.414 0.36
G2-252-044 G2-252-044 G2-252-043 0.71 32:47 hr 3.362 0.434 0.434 0.391
G2-252-045 G2-252-045 G1-252-011 0.705 33:00 hr 3.452 0.423 0.423 0.373
G2-252-046 G2-252-046 G2-252-044 0.719 32:47 hr 3.448 0.43 0.43 0.384
G2-252-047 G2-252-047 G2-252-046 0.721 32:46 hr 5.222 0.317 0.317 0.217
G2-272-014 G2-272-014 G2-272-001 0.861 32:32 hr 3.281 0.457 0.365 0.285
G2-272-036 G2-272-036 G2-272-014 0.839 32:31 hr 3.213 0.455 0.364 0.283
G2-272-049 G2-272-049 G2-272-036 0.819 32:31 hr 3.2 0.449 0.359 0.276
G2-272-055 G2-272-055 G2-272-049 0.815 32:30 hr 2.924 0.478 0.382 0.31
G2-272-068 G2-272-068 G2-272-055 0.41 32:30 hr 2.412 0.334 0.267 0.156
G2-272-080 G2-272-080 G2-272-068 0.408 32:16 hr 3.541 0.254 0.203 0.09
G3-211-015 G3-211-015 G3-211-018 19.947 36:31 hr 4.172 2.127 0.473 0.454
G3-211-018 G3-211-018 G3-211-017 19.588 36:31 hr 4.15 2.106 0.468 0.446
G3-212-006 G3-212-006 G3-212-007 3.27 01:30 hr 8.028 0.638 0.511 0.518
G3-212-007 G3-212-007 G3-211-015 20.325 36:32 hr 2.723 3.067 0.682 0.808
G3-252-026 G3-252-026 G3-252-028 0.718 32:46 hr 4.145 0.374 0.374 0.298
G3-252-027 G3-252-027 G3-252-026 0.719 32:45 hr 6.583 0.268 0.268 0.157
G3-252-028 G3-252-028 G3-252-029 0.716 32:45 hr 3.332 0.439 0.439 0.399
G3-252-029 G3-252-029 G2-252-047 0.725 32:46 hr 3.434 0.434 0.434 0.39
G3-252-030 G3-252-030 G3-252-027 0.721 32:45 hr 6.069 0.284 0.284 0.176

9/30/2009 63 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Existing System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

G3-252-031 G3-252-031 G3-252-030 0.722 32:46 hr 3.519 0.425 0.425 0.376
G3-252-032 G3-252-032 G3-252-031 0.717 32:43 hr 3.24 0.449 0.449 0.416
G4-252-008 G4-252-008 G3-252-032 0.719 32:30 hr 3.543 0.421 0.421 0.37

G4-252-008A G4-261-001 G4-252-008 0.59 32:45 hr 3.358 0.378 0.378 0.303
G4-261-008 G4-261-008 G4-261-015 0.596 32:31 hr 3.957 0.422 0.634 0.729
G4-261-015 G4-261-015 G4-261-016 0.586 32:32 hr 2.598 0.667 1 1.185
G4-261-016 G4-261-016 G4-261-017 0.572 32:31 hr 2.535 0.667 1 1.402
G4-261-017 G4-261-017 G4-261-029 0.572 32:44 hr 5.596 0.255 0.255 0.143
G4-261-018 G4-261-018 G4-261-020 0.585 32:45 hr 3.198 0.39 0.39 0.321
G4-261-020 G4-261-020 G4-261-021 0.589 32:46 hr 3.311 0.382 0.382 0.309
G4-261-021 G4-261-021 G4-261-001 0.591 32:45 hr 3.447 0.371 0.371 0.293
G4-261-029 G4-261-029 G4-261-018 0.581 32:45 hr 3.126 0.394 0.394 0.328
H1-261-006 H1-261-006 H1-261-025 0.637 32:30 hr 3.685 0.41 0.492 0.487
H1-261-008 H1-261-008 H1-261-009 0.633 32:29 hr 6.073 0.28 0.337 0.244
H1-261-009 H1-261-009 H1-261-010 0.632 32:32 hr 4.376 0.407 0.611 0.691
H1-261-010 H1-261-010 H1-261-011 0.624 32:32 hr 3.812 0.454 0.681 0.808
H1-261-011 H1-261-011 H1-261-012 0.625 32:32 hr 4.358 0.405 0.608 0.685
H1-261-012 H1-261-012 H1-261-015 0.608 32:31 hr 3.883 0.437 0.655 0.765
H1-261-015 H1-261-015 G4-261-008 0.595 32:30 hr 3.789 0.438 0.657 0.768
H1-261-025 H1-261-025 H1-261-008 0.636 32:31 hr 4.269 0.366 0.439 0.399
H1-262-023 H1-262-023 H1-261-006 0.642 32:17 hr 3.954 0.391 0.469 0.448

9/30/2009 64 of 181
ESXT_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1118 4685 0.02
1130 4,698.91 0.018 0 0.023
1132 4,698.91 0.001 0
1134 4,664.76 0.006 0
1136 4,668.30 0.001 0
1138 4,650.91 0.007 0.001
1140 4,648.22 0.006 0.001
1142 4,645.25 0.003 0
1144 4,638.52 0.007 0
1146 4,869.65 0.052 0
1148 4,714.99 0.02 0
1150 4,785.00 0.037 0
1152 4,745.54 0.034 0
1154 4,715.00 0.03 0
1156 4,694.95 0.016 0
1158 4,681.56 0.009 0
1176 4,796.40 0.002 0
1178 4,767.14 0.001 0
1180 4,746.00 0.001 0
1182 4,733.95 0.002 0 0.013
1184 4,674.06 0.002 0
1186 4,656.75 0.001 0
1188 4,641.11 0.001 0
1190 4,603.00 0.015 0
1220 4,580.00
1222 4,564.00 0.017 0
1224 4,557.00 0.012 0
1226 4,550.00 0.094 0.008
1228 4,535.00 0.002 0.054
1230 4,521.67 0 0.031
1236 4,609.12 0.005 0
1238 4,600.22 0.011 0
1240 4,568.00 0.014 0
1242 4,555.00 0.097 0
1244 4,547.00 0.127 0.012
1246 4,544.96 0.021 0.026
1248 4,538.00 0.024 0.021
1250 4,535.00 0 0.004
1252 4,539.02 0.015 0.001
1254 4,536.00 0.017 0.015
1256 4,644.94 0.021 0
1258 4,595.00 0.039 0
1260 4,582.00 0.075 0
1262 4,582.08 0.2 0.002
1264 4,565.00 0.15 0
1266 4,557.00 0.176 0.003
1268 4,544.00 0.017 0
1272 4,674.00 0.115 0
1274 4,647.41 0.028 0
1276 4,628.00 0.036 0 0.056
1278 4,612.05 0.044 0.004 0.104
1284 4,704.00 0.073 0
1286 4,703.00 0.002 0
1288 4,691.30 0.005 0

9/30/2009 65 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1290 4,675.00 0.012 0
1292 4,664.09 0.006 0
1294 4,664.00 0.005 0
1296 4,645.00 0.011 0
1298 4,619.00 0.026 0
1300 4,595.00 0.041 0
1302 4,588.00 0.005 0.002
1304 4,582.00 0.004 0
1306 4,575.00 0.004 0
1308 4,665.00 0.006 0
1310 4,628.00 0.005 0
1312 4,620.61 0.016 0
1314 4,585.00 0.01 0.009
1316 4,538.00 0.001 0.014
132 4,559.77 0.005 0.047 0.01 0 0.016

1332 4,709.12 0.03 0
1334 4,701.50 0.002 0
1338 4,722.82 0.001 0
134 4,555.68 0

1340 4,684.59 0.003 0
1344 4,754.53 0.002 0
1346 4,841.01 0.013 0
1348 4,753.80 0.004 0
1350 4,742.00 0.004 0
1352 4,689.00 0.009 0
1354 4,649.17 0.003 0
1356 4,652.84 0.008 0
1358 4,629.00
136 4,536.74 0.006 0 0

1360 4,619.60 0.018 0
1362 4,569.93 0.009 0
1364 4,567.00 0.01 0
1372 4,803.00 0.125 0.072
1374 4,803.00 0.15 0.086
1376 4,775.81
1378 4,725.69 0.455 0.054
1380 4,765.00
1382 4,784.68 0 0.043
1384 4,808.00 0.011 0.012
1386 4,843.87 0 0.009
1394 4,692.06 0.001 0
1396 4,775.00 0.272 0.031
1398 4,760.49 0.051 0.019

14 4,640.70 0.008 0.086 0.042 0
140 4,531.97 0.001 0.026 0.002 0 0.017

1404 4,667.67 0.027 0
1406 4,659.23 0.049 0.002
1422 4,696.00 0.004 0
1424 4,696.00 0 0
1426 4,697.00 0 0
1428 4,554.00 0 0
1430 4,555.49
148 4,532.39
150 4,661.19 0.008 0.002 0

9/30/2009 66 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
152 4,560.00
154

1554 4,520.30
1558 4,533.00 0 0.009
1560 4,528.00 0 0.004
1562 4,527.00 0 0.005
1564 4,525.69 0 0.003
1566 4,525.00 0.023
1568 4,543.00 0.036 0
1570 4,542.00 0.008 0
1572 4,558.00 0.034 0
1574 4,785.78 0.5 0.01
1576 4,750.64 0.061 0
1578 4,714.95 0.043 0.005
1580 4,705.45 0.057 0.005
1582 4,683.88 0.003 0
1584 4,680.21 0.003 0
1586 4,676.34 0.006 0
1588 4,674.51 0.001 0
1590 4,666.00 0.012 0
1596 4,602.00 1.5 0.098
1610 4,657.00
1612 4,706.00 0.099 0
1614 4,699.50 0.047 0
1618 4,683.00
1620 4,542.00 0 0
1622 4,545.00 0.001 0
1624 4,545.00 0 0
1626 4,547.00 0 0
1628 4,548.00 0 0
1630 4,548.00 0.004 0
1632 4,550.00
1634 4,550.00
1636 4,552.00
1638 4,555.00
1640 4,555.00
1642 4,565.00
1644 4,575.00 0 0
1646 4,585.00 0 0
1648 4,595.00 0 0
1650 4,597.00 0 0
1652 4,608.00 0.001 0
1654 4,615.00 0.002 0
1656 4,615.00 0.002 0
1658 4,625.00 0 0
1660 4,688.00 0.069 0
1668 4,943.00 0.066 0
1672 4,668.00 0.13 0.033
1676 4,637.70 0.094 0.047 0
1678 4,670.00 0.022 0.001
1680 4,669.00 0.052 0.005
1682 4,728.00 0.06 0
1684 4,738.00 0.025 0
1686 4,775.00 0.035 0

9/30/2009 67 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1688 4,829.00 0.042 0
1700 4,655.00 0.003 0
1730 4,680.00
1732 4,670.00
1734 4,658.00
1736 4,640.00
1738 4,630.00
1740 4,600.00
1742 4,580.00

48 4,663.66 0.001 0.008 0 0
50 4,662.47 0
52 4,661.49 0 0 0
54 4,660.60 0
56 4,661.79 0
58 4,659.69 0
60 4,659.26 0.001
62 4,658.85 0.001
64 4,659.13 0.001 0.001 0 0
66 4,658.47 0 0 0
68 4,655.95 0 0 0
70 4,655.24 0.001 0.002
74 4,631.62 0.001
76 4,624.82 0 0.004

770 4,621.89 0.003 0 0
772 4,627.37 0.003 0 0
774 4,629.57 0.002 0.006 0.001 0
776 4,629.63 0.018 0
778 4,628.22 0 0 0
78 4,622.00 0.001

780 4,603.69
80 4,622.00 0

802 4,537.13 0.037
804 4,593.40 0.001 0.021 0.81 0.007 0 0.035
810 4,555.00 0.032 0.053
812 4,544.00 0.003 0.008
814 4,534.90 0.001 0.01 0.057
82 4,603.00 0

916 4,593.00 0.285 0.032
B1-272-001 4,656.60 0.03 0.006 0
B1-272-002 4,657.28 0.001 0
B1-272-003 4,658.04 0.004 0
B1-272-005 4,659.62 0.006 0
B1-272-007 4,660.98 0.013 0
B1-272-010 4,654.15 0.004 0
B1-272-012 4,653.42 0.015 0
B1-272-013 4,650.96 0.015 0
B1-272-015 4,650.38 0.031 0
B1-272-016 4,649.85 0.015 0.002
B1-281-001 4,662.51 0.007 0
B1-281-002 4,664.91 0.004 0
B1-281-004 4,667.12 0.07 0 0
B1-281-005 4,668.75 0.003 0
B1-281-006 4,670.69 0.003 0
B1-281-007 4,671.37 0.002 0

9/30/2009 68 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B1-281-009 4,674.29 0.005 0
B1-281-010 4,675.02 0.048 0.03 0 0.033
B1-292-001 4,714.95 0.009 0.001 0
B1-292-002 4,714.30 0.001 0
B1-292-003 4,716.66 0.009 0
B1-292-004 4,715.14 0.033 0
B1-292-010 4,714.07 0.003 0
B1-292-011 4,709.88 0.005 0
B1-292-012 4,682.02 0.004 0
B1-292-013 4,699.01 0.006 0
B1-292-014 4,698.59 0.001 0
B1-292-015 4,696.92 0.001 0
B1-292-016 4,697.59 0 0
B2-271-019 4,645.97 0.01 0.068 0 0
B2-271-020 4,646.10 0 0
B2-271-022 4,646.25 0.046 0
B2-271-031 4,644.88 0.002 0
B2-272-004 4,648.22 0.003 0.002 0
B2-272-005 4,646.98 0.003 0
B2-272-007 4,648.91 0.003 0.002 0
B2-272-008 4,648.60 0.006 0.001
B2-272-009 4,648.92 0.002 0.001 0
B2-272-014 4,649.73 0.003 0.031 0.002 0
B2-272-017 4,650.24 0.003 0.001
B2-272-021 4,651.87 0.007 0.002
B2-272-027 4,650.27 0.032 0.059 0.027 0.006 0
B2-272-028 4,651.04 0.053 0.002 0
B2-272-029 4,651.00 0.003 0
B2-272-030 4,652.06 0.007 0
B2-272-033 4,650.96 0.005 0.006 0
B2-281-001 4,656.19 0.003 0
B2-281-002 4,657.43 0.004 0
B2-281-003 4,657.95 0.119 0.001 0
B2-281-004 4,658.60
B2-281-005 4,660.30 0 0
B2-281-006 4,661.91 0 0
B2-281-013 4,662.47 0.001 0
B2-281-020 4,653.32 0.005 0
B2-281-022 4,655.62 0.004 0
B2-281-027 4,661.75 0 0
B2-281-029 4,656.57 0.003 0
B2-282-003 4,662.68 0.003 0
B2-282-036 4,664.20 0.003 0
B2-282-037 4,666.15 0.001 0
B2-282-041 4,666.15 0.001 0
B2-282-046 4,667.40 0.002 0
B2-282-047 4,668.61 0.001 0
B2-282-048 4,669.56 0.002 0
B2-282-051 4,671.11 0.005 0
B2-282-054 4,672.79 0.217 0.004 0 0.023
B2-291-024 4,679.63 0.003 0
B2-291-025 4,678.23 0.007 0
B2-291-026 4,678.52 0.004 0
B2-291-027 4,677.84 0.009 0

9/30/2009 69 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B2-291-028 4,675.12 0.006 0
B2-291-029 4,674.94 0.003 0
B2-291-030 4,673.49 0.007 0
B2-291-045 4,677.89 0.002 0
B2-292-001 4,689.77 0.004 0
B2-292-002 4,688.02 0.004 0
B2-292-003 4,685.12 0.003 0
B2-292-004 4,683.36 0 0
B2-292-008 4,682.02 0.004 0
B2-292-009 4,681.74 0.011 0
B2-292-010 4,682.23
B2-292-011 4,682.14 0 0
B2-292-012 4,685.28 0.001 0
B2-292-017 4,687.54 0.001 0
B2-292-018 4,689.26 0.001 0
B2-292-022 4,690.90 0.001 0
B2-292-023 4,692.04 0 0
B2-292-026 4,681.54
B2-301-001 4,692.06 0.008 0.034 0
B3-262-023 4,637.90 0.007 0.028 0.003
B3-262-027 4,639.09 0.007 0.004 0.011 0.001
B3-262-031 4,640.22 0.006 0.045 0.049 0.003 0
B3-271-003 4,639.60 0.004 0.001 0
B3-271-006 4,639.29 0.006 0.004 0
B3-271-018 4,640.18 0.01 0.004 0
B3-271-026 4,642.09 0.007 0.023 0.001 0
B3-271-032 4,643.90 0.009 0.009 0
B3-271-039 4,644.66 0.009 0.007 0
B3-271-042 4,641.88 0.005 0.002 0
B3-271-045 4,644.45 0.004 0.001 0
B3-271-054 4,643.99 0.004
B3-271-058 4,645.44 0.008 0.002 0
B3-271-059 4,645.04 0.003 0 0
B3-271-063 4,644.83 0.003 0 0
B4-261-014 4,615.35 0.006 0.002 0.001
B4-262-001 4,626.61 0.005 0.019 0.014 0.001
B4-262-011 4,624.94 0.007 0.028 0.002 0.001
B4-262-016 4,633.29 0.007 0.001 0
B4-262-022 4,633.48 0.007 0.021 0.002 0
B4-262-024 4,632.42 0.006 0.008 0 0.002
B4-262-028 4,634.70 0.002
B4-262-030 4,635.77 0.006 0 0
B4-262-031 4,635.58 0.002 0.001 0
B4-262-036 4,639.18 0.002 0 0
B4-262-037 4,639.15 0.005 0.005 0.001 0
B4-262-038 4,638.96 0.007 0 0
B4-262-044 4,628.65 0.005 0.004 0
B4-262-114 4,636.36 0.002
B4-271-001 4,639.11 0.002 0.001 0
B4-271-011 4,641.78 0.009 0.001 0
B4-271-028 4,646.15 0.007 0.001 0
B4-271-033 4,646.99 0.008 0.002 0
B4-271-128 4,639.74 0.005 0.001 0.001
B4-271-135 4,639.73 0.006 0.016 0.001 0

9/30/2009 70 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B4-271-138 4,639.45 0.008 0.004 0
B4-271-143 4,640.50 0.006 0.001 0
B4-271-145 4,641.45 0.006 0 0
B4-271-146 4,643.18 0.008 0.001 0
B4-271-147 4,644.70 0.006 0.022 0.007 0.001 0
B4-271-148 4,647.63 0.007 0.002 0
B4-272-004 4,650.15 0.009 0.071 0.006 0
B4-272-039 4,651.93 0.005 0.016
B4-272-040 4,652.26 0.007 0.001 0
B4-272-044 4,653.41 0.011 0.002 0
B4-272-048 4,653.82 0.011 0.001 0
B4-272-086 4,650.62 0.012 0.017 0
B4-272-091 4,651.17 0.005 0 0
B4-272-092 4,651.27 0.008
B4-272-093 4,647.86 0.004 0.001 0
B4-272-094 4,647.89 0.005 0.003 0
B4-272-095 4,649.15 0.007
B4-272-096 4,650.63 0.011 0.002 0
B4-281-054 4,655.65 0.015 0.001 0
B4-281-057 4,656.77 0.021 0.001 0
BV-105 4,555.49
BV-292-013 4,686.36 0.001 0
C1-221-018 4,855.42 0 0 0
C1-221-019 4,856.62 0.002 0.029 0.004 0
C1-261-020 4,611.50 0.004 0.012 0 0.002
C1-261-028 4,607.00 0.004 0 0
C1-261-030 4,607.41 0.002 0.009 0 0
C1-261-058 4,620.88 0.003 0.004 0
C1-261-060 4,612.10 0.008 0.027 0.005 0 0.002
C1-261-062 4,616.02 0.002 0.001 0
C1-281-035 4,656.27 0.028 0.195 0.01 0
C2-221-030 4,856.52 0.001 0.001 0
C2-221-031 4,840.90 0 0.001 0
C2-221-032 4,852.13 0 0.001 0
C2-221-033 4,855.02 0 0.001 0
C2-221-034 4,856.96 0.001 0.001 0
C2-221-035 4,854.80 0.004 0.001 0
C2-221-037 4,853.25 0.001 0.001 0
C2-221-065 4,852.08 0 0.003 0
C2-261-001 4,603.22
C2-261-013 4,572.06 0 0.011
C2-261-024 4,575.01 0
C3-212-031 4,810.25 0 0 0
C3-221-003 4,835.19 0 0.01 0.001 0
C3-221-004 4,830.28 0 0 0
C3-221-005 4,821.15 0 0.001 0
C3-221-006 4,811.19 0 0.001 0
C3-221-030 4,822.68 0 0.003 0 0
C3-252-001 4,559.32
C3-252-002 4,561.74
C3-261-001 4,562.22 0
C3-261-002 4,563.15 0 0 0.001
C3-261-004 4,564.51 0
C3-261-005 4,564.51 0 0 0

9/30/2009 71 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
C3-261-007 4,563.27 0
C3-261-008 4,565.25 0 0 0
C3-261-009 4,563.05
C3-261-010 4,564.47
C3-261-011 4,563.00
C3-261-012 4,566.30
C3-261-013 4,565.68
C3-261-015 4,565.28 0 0 0
C3-261-019 4,563.78 0 0 0
C3-261-021 4,565.00 0 0.022 0.06 0 0
C3-261-031 4,565.76 0 0 0
C3-261-035 4,573.34 0 0 0
C3-261-040 4,566.68 0.001 0 0
C3-261-043 4,571.45 0 0 0
C3-261-050 4,567.28 0 0 0
C3-261-056 4,567.40 0.001 0.017 0 0 0.006
C3-261-062 4,567.35 0.001 0 0.002
C3-261-075 5,000.00 0 0 0
C3-261-076 5,000.00 0 0 0
C3-262-007 4,567.22 0.001 0 0.003
C3-262-009 4,567.77 0.001 0 0.001
C3-262-033 4,569.31 0.001 0 0.001
C3-262-041 4,569.51 0.001 0 0.001
C3-262-046 4,570.66 0.001 0 0
C3-262-051 4,568.30 0 0 0
C3-262-061 4,572.79 0.002 0 0.003
C3-262-070 4,577.51 0 0 0
C3-262-071 4,577.15 0.001 0 0.001
C3-262-074 4,578.59 0.001 0 0
C3-271-001 4,576.86 0.002 0 0.001
C3-271-003 4,578.37 0.001 0.004 0.004 0 0.001
C3-271-004 4,579.69 0.002 0 0.001
C3-271-007 4,581.04 0.002 0 0.001
C3-271-010 4,581.04 0.001 0 0.001
C3-271-012 4,581.04 0.001 0 0.001
C4-212-059 4,802.26 0 0.001 0
C4-212-060 4,790.25 0.001 0.004 0 0
C4-212-061 4,781.59 0 0 0
C4-221-001 4,776.51 0.001 0.001 0
C4-252-001 4,557.32
C4-252-002 4,559.28 0 0
C4-252-003 4,560.79
C4-252-004 4,559.57 0 0
C4-252-005 4,559.66
C4-252-006 4,557.44
C4-252-007 4,560.16
C4-252-008 4,559.21
D1-212-011 4,757.04 0.001 0.003 0
D1-212-012 4,751.59 0.001 0.002 0
D1-212-032 4,767.46 0.001 0.002 0.003 0
D1-242-011 4,631.80 0.001 0 0
D1-242-017 4,645.13 0.001 0 0
D1-242-018 4,656.69 0.002 0 0
D1-242-019 4,661.02 0.005 0.001 0 0.001

9/30/2009 72 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D1-242-030 4,631.80 0.001 0 0
D1-242-031 5,000.00 0.001 0.001 0
D1-251-005 4,663.66 0.002 0.012 0.002
D1-251-023 5,000.00 0.002 0.003 0.004 0.001
D1-252-001 4,554.94 0 0 0
D1-252-004 4,555.66
D1-252-005 4,555.31 0
D1-252-008 4,555.58 0.001 0 0
D1-252-009 4,556.21
D1-252-010 4,555.57 0.001 0.004 0 0
D1-252-011 4,555.56
D1-252-015 4,556.52
D1-252-016 4,557.04 0.001 0 0
D1-252-018 4,556.32
D1-252-019 4,556.43
D1-252-023 4,557.57 0.001
D1-252-031 4,557.39 0.001 0 0
D1-252-036 4,557.63 0.001 0.002 0 0
D1-252-041 4,558.20 0.003 0.002 0
D1-252-042 4,558.62 0.002 0.007 0.001 0
D1-252-050 4,585.00 0 0
D1-252-053 4,581.46 0 0.001 0.001
D1-252-056 4,581.81 0 0.001 0.001
D1-252-057 4,582.88 0.009 0.003 0.002
D1-252-059 4,582.91 0.001
D1-261-001 4,583.74 0 0.053 0.013 0 0
D1-261-003 4,588.00 0.056 0.012
D1-261-006 4,583.32 0.004 0.001 0.001
D1-261-008 4,584.98 0.005 0.005 0.003
D1-261-020 4,588.00 0 0.011 0.006
D1-261-021 4,584.67 0.004 0.008 0.004
D1-261-023 4,587.00 0 0.006 0.003
D1-261-036 4,586.86 0.006 0.013 0.007
D1-261-037 4,589.00 0.001 0.002 0.001
D1-261-052 4,588.29 0.006 0.009 0.005
D1-261-059 4,588.00 0.001 0.001 0
D1-261-061 4,588.00 0 0.006 0.004
D1-261-075 4,589.51 0.01 0.002 0.001
D1-261-084 4,590.00 0.003 0.01 0.007
D1-261-103 4,591.22 0.007 0.002 0.001
D1-261-116 4,588.00 0.017 0.01
D1-261-117 4,591.75 0.01 0.004 0.002
D1-261-128 4,590.09 0.015 0.015 0.009
D1-262-001 4,589.00 0.004 0.009 0.005
D1-262-025 4,589.16 0.018 0.01 0.006
D1-262-030 4,590.00 0.003 0.002
D1-262-040 4,589.76 0.006 0.005 0.008 0.001 0
D1-262-049 4,590.00 0.007 0.005
D1-262-067 4,591.72 0.006 0.002 0.001
D1-262-079 4,592.00 0.048 0.027 0.017 0.031
D1-262-088 4,593.50 0.006 0.003 0.002
D1-262-100 4,594.93 0.006 0.006 0.004
D1-271-017 4,596.81 0.003 0 0
D1-271-051 4,598.99 0.002 0.003 0

9/30/2009 73 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D1-271-054 4,596.12 0.002 0.012 0.005 0
D1-271-055 4,596.12 0.006 0.008 0.006 0.002
D1-271-092 4,596.12 0.001 0.002 0
D2-212-001 4,743.95 0 0 0
D2-212-002 4,742.51 0 0 0 0
D2-212-003 4,733.57 0.001 0 0 0
D2-212-011 4,746.35 0 0.002 0.001 0
D2-212-012 4,744.03 0 0 0
D2-212-013 4,738.35 0 0.003 0 0
D2-212-014 4,726.24 0.001 0.001 0
D2-212-025 4,742.51 0 0 0
D2-241-006 4,658.54 0.001 0.002 0.002 0
D2-241-007 4,655.59 0 0 0
D2-251-004 4,555.68
D2-251-005 4,555.19
D2-251-008 4,660.22 0.001 0.039 0.001 0 0.001
D2-251-014 4,657.55 0 0.001 0
D2-252-002 4,556.35 0.001 0 0
D2-252-004 4,555.49 0
D2-252-005 4,556.03
D2-252-006 4,555.69 0.001 0.001
D2-252-008 4,557.06 0.001 0.001
D2-252-010 4,564.13
D2-252-011 4,556.07 0 0
D2-252-012 4,555.82 0.002 0 0
D2-252-014 4,556.19 0.001
D2-252-015 4,556.19 0.001 0
D2-252-026 4,559.34 0.009
D2-252-033 4,559.07
D2-252-039 4,559.94
D2-252-049 4,570.51
D2-252-050 4,577.00
D2-252-052 4,578.00
D2-252-056 4,579.00
D2-252-057 4,573.79 0.015 0.052
D2-252-062 4,574.15
D2-252-067 4,587.00
D2-252-069 4,577.81 0.003
D2-252-071 4,575.19
D2-252-085 4,580.75 0.002 0.01 0.006
D2-252-105 4,572.19
D2-271-017 4,603.11
D2-271-019 4,601.30 0 0
D2-271-022 4,600.17 0.001
D2-271-023 4,598.81 0.001
D2-271-039 4,601.59 0.001 0.297 0.012 0.049 0.046
D2-271-042 4,601.00 0.002
D2-271-043 4,599.90 0.002
D2-271-045 4,598.99 0.002 0.07
D2-271-048 4,601.69 0.001
D2-271-052 4,603.54 0.001 0 0
D2-271-063 4,604.76 0.009 0.003 0
D2-271-067 4,605.65 0.005 0.001 0
D2-271-075 4,605.91 0.007 0.01 0.005 0

9/30/2009 74 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D2-271-109 4,597.40 0.003 0.002 0
D2-272-011 4,606.03 0.008 0.006 0
D2-272-023 4,607.35 0.01 0.006 0
D2-272-025 4,604.90 0.003 0 0
D2-272-029 4,604.13 0.003 0 0
D2-272-052 4,605.25 0.009 0 0
D2-272-070 4,605.84 0.007 0 0
D2-272-072 4,607.18 0.009 0.003 0.002
D2-272-074 4,608.78 0.007 0.004 0.002
D2-272-075 4,608.78 0 0 0
D2-281-002 4,608.78 0
D3-212-001 4,713.00 0 0.001 0 0
D3-212-002 4,710.90 0 0 0
D3-212-003 4,708.13 0 0 0
D3-212-004 4,705.24 0 0 0
D3-212-012 4,702.84 0 0 0 0
D3-212-013 4,698.75 0 0 0
D3-212-017 4,697.20 0
D3-212-018 4,701.55 0 0 0
D3-212-022 4,716.93 0.001 0.002 0 0
D3-212-023 4,715.72 0 0.001 0.001 0
D3-221-016 4,695.09 0 0 0
D3-221-021 4,683.00 0.001 0.001 0
D3-221-022 4,683.00 0.001 0.001 0
D3-221-023 4,683.00 0.001 0 0
D3-221-024 4,683.00 0 0 0
D3-232-001 4,628.13 0 0.012 0 0 0.014
D3-232-009 4,644.58 0 0 0
D3-232-015 4,634.34 0 0 0
D3-232-017 4,613.76 0.001 0.003 0
D3-232-018 4,626.19 0 0.001 0
D3-241-001 4,650.99 0 0 0
D3-241-002 4,651.19 0 0.001 0
D3-241-003 4,654.39 0.001 0 0
D3-241-004 4,649.91 0 0 0
D3-241-005 4,650.33 0 0 0
D3-241-006 4,650.09 0.001 0 0
D3-241-007 4,649.00 0 0 0
D3-241-008 4,651.31 0 0.001 0
D3-241-009 4,652.37 0.001 0 0
D3-251-001 4,555.45
D3-251-002 4,555.84
D3-251-004 4,554.87
D3-251-008 4,553.38
D3-251-011 4,555.31 0.008
D3-251-012 4,555.45
D3-251-013 4,556.46 0.022 0.012
D3-251-014 4,559.45 0
D3-251-015 4,554.87
D3-251-016 4,548.92
D3-252-008 4,556.68 0.002 0 0.012
D3-252-012 4,555.65 0.002 0.005 0.003
D3-252-045 4,572.19 0.003 0.004 0.004
D3-252-054 4,576.99 0.002 0.003 0.002

9/30/2009 75 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D3-252-057 5,000.00 0.002 0.023 0.013
D3-261-010 4,591.00 0 0.034 0.101 0 0.003
D3-261-014 4,591.00 0.001 0.132 0.003 0.001
D3-261-025 4,594.00 0.002 0.003 0.001
D3-261-045 4,597.00 0.003 0.002 0.001
D3-261-075 4,600.00 0.004 0.036 0.029 0.002 0
D3-261-086 4,602.00 0.007 0.007 0.002
D3-261-117 4,607.00 0.002 0.009 0.001
D3-261-130 4,608.00 0.004 0.005 0
D3-262-017 4,609.00 0.007 0.118 0.08 0.001 0
D3-262-018 4,610.00 0.007 0.208 0.005 0.001 0
D3-262-042 4,608.00 0.004 0.009 0.001 0
D3-262-065 4,606.00 0.006 0.002 0
D3-262-083 4,610.00 0.007 0 0
D3-262-122 4,608.00 0.004 0.001 0
D3-271-013 4,612.50 0.003 0.015 0.085 0.033 0 0
D3-271-019 4,607.81 0.002 0
D3-271-024 4,605.19 0 0
D3-271-029 4,613.00 0.001
D3-271-038 4,608.37 0 0
D3-271-055 4,610.45 0.002
D3-271-059 4,611.12 0 0
D3-271-068 4,617.13 0
D3-271-069 4,616.85
D3-271-070 4,615.82 0.002 0
D3-271-072 4,613.27 0.001 0
D3-271-075 4,617.94
D3-271-111 4,614.00 0.001
D3-281-006 4,608.96 0 0.8 0.103 0.04
D4-221-004 4,683.00 0.001 0.001 0
D4-221-005 4,662.00 0.001 0.001 0
D4-221-008 4,654.90 0.001 0.001 0
D4-221-009 4,651.00 0.001 0.001 0
D4-221-010 4,646.00 0.001 0.001 0
D4-221-011 4,643.00 0.001 0.002 0.001 0.001
D4-221-015 4,637.85 0.001 0.002 0
D4-232-001 4,595.25 0 0 0
D4-232-002 4,575.21 0 0 0
D4-232-003 4,563.00 0 0 0
D4-232-004 4,562.51 0.001 0 0
D4-232-005 4,555.62 0 0
D4-232-006 4,546.99 0.001 0
D4-232-007 4,539.68 0.005 0.001 0
D4-232-008 4,539.41 0 0
D4-232-020 4,788.00 0 0.005 0 0
D4-251-001 4,551.09
D4-251-005 4,552.08 0.187 0.031 0.031 0.133
D4-251-008 4,552.54
D4-251-018 5,000.00
D4-251-019 5,000.00
D4-271-014 4,624.56 0.003 0.002
D4-271-015 4,622.79
D4-271-018 4,621.51
D4-271-021 4,620.89

9/30/2009 76 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
E1-221-001 4,639.87 0.001 0.001 0.001 0
E1-222-004 4,638.00 0.001 0.002 0.001
E1-222-005 4,627.00 0.001 0.002 0
E1-222-006 4,620.00 0.001 0.002 0.001
E1-222-007 4,623.00 0 0.003 0
E1-222-011 4,618.00 0.001 0.001 0
E1-222-012 4,612.00 0.001 0.001 0
E1-231-012 4,639.85 0.001 0.002 0.003 0
E1-232-001 4,537.50
E1-232-025 4,538.19
E1-242-001 4,548.46
E1-242-002 4,548.17
E1-251-001 4,548.07
E1-251-002 4,549.16
E1-251-003 4,549.50 0.005 0 0.006
E1-251-004 4,548.81 0.003 0 0.002
E1-251-007 4,550.14 0.003 0 0
E1-251-018 4,552.73 0.003 0 0.001
E1-251-019 4,553.70 0.001 0.005 0 0
E1-251-020 4,553.70 0.001 0 0
E1-251-021 4,554.64 0.003 0 0.001
E1-251-023 4,555.81 0.002 0.004 0.001
E1-251-025 4,548.17 0.002 0 0.006
E1-271-068 4,630.77 0.001 0
E1-271-072 4,627.97 0.001 0
E1-271-076 4,624.85 0.003 0.002
E2-202-016 4,725.54 0.009 0.076 0.032 0
E2-222-007 4,637.79 0.001 0.002
E2-222-015 4,603.00 0
E2-222-016 4,603.00 0
E2-222-017 4,602.00 0
E2-222-028 4,637.79 0 0 0
E2-222-029 4,637.79 0
E2-222-030 4,637.79 0
E2-222-031 4,637.79 0
E2-222-036 4,591.00 0.001
E2-222-037 4,591.00 0 0 0
E2-222-040 4,637.79 0
E2-222-044 4,598.00 0.001 0.001 0
E2-222-048 4,637.79 0 0 0
E2-222-050 4,637.79 0 0.015
E2-222-067 4,603.00 0.001 0.001 0
E2-222-075 4,610.00 0.001 0.002 0 0
E2-231-002 4,643.10 0.001 0 0
E2-231-005 4,641.90 0.001 0.002 0
E2-231-006 4,637.10 0.001 0.001 0
E2-231-013 4,635.95 0.001 0.002 0 0
E2-231-021 4,636.94 0.001
E2-231-028 4,647.50 0.002 0.002 0
E2-231-029 4,646.62 0 0 0
E2-231-030 4,645.21 0
E2-231-031 4,644.31 0 0 0
E2-231-035 4,640.93 0 0 0
E2-231-037 4,640.55 0 0.001 0

9/30/2009 77 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
E2-232-013 4,538.60
E2-232-014 4,555.40
E2-242-004 4,550.05
E2-242-011 4,552.87
E2-242-017 4,552.84
E2-242-024 4,549.64
E2-242-034 4,548.66
E2-251-027 4,550.68 0.005 0.012 0 0.005
E2-251-058 4,555.97 0.001 0 0
E2-252-192 4,559.30 0
E2-252-193 4,565.83 0.001 0.005 0
E2-252-194 4,576.19 0.001 0.004 0.001
E2-252-196 4,559.47 0.001 0.001 0.001
E2-271-076 4,645.81 0.006 0 0
E2-271-078 4,642.38 0 0
E2-271-081 4,639.14 0.001 0
E2-271-086 4,635.95 0 0
E3-202-008 4,711.83 0 0.002 0.001 0
E3-202-009 4,718.61 0.001 0.001 0
E3-202-010 4,713.19 0 0.001 0
E3-202-011 4,710.71 0 0.001 0
E3-202-012 4,709.38 0 0.001 0
E3-202-BV 4,718.07 0 0.001 0
E3-222-051 4,561.00 0.002 0 0
E3-222-064 4,559.72 0.001 0.003 0 0
E3-222-065 4,558.00 0.001 0 0
E3-231-006 4,552.00 0.002 0.003 0.004 0
E3-241-015 4,547.53 0.033
E3-241-022 4,547.99
E3-241-028 4,548.74
E3-241-034 4,550.68 0.003 0.017 0 0.002
E3-241-036 4,553.65 0.004 0 0.002
E3-241-048 4,554.31 0.002 0.017 0.004 0.002
E3-241-049 4,555.23 0.007 0.005 0.006
E3-242-002 4,549.96
E3-242-012 4,549.55
E3-252-001 4,579.49 0 0.001 0 0.001
E3-252-003 4,578.01 0.001 0.001 0
E3-252-004 4,581.01 0 0.008 0
E3-252-084 4,581.28 0.001 0 0.001
E3-252-085 4,580.53 0 0 0
E3-271-068 4,650.07 0.004 0.005 0 0
E3-271-072 4,647.15 0.006 0.001 0
E3-271-074 4,645.76 0.005 0.016 0.001 0.001
E3-271-121 4,664.18 0.002 0.001 0
E3-271-122 4,664.18 0.002 0.001 0
E3-271-123 4,654.21 0.004 0 0
E4-202-001 4,701.01 0 0.001 0
E4-202-002 4,691.43 0 0 0
E4-202-003 4,682.45 0 0 0
E4-202-007 4,681.68 0 0.002 0 0
E4-202-009 4,683.62 0 0.001 0 0
E4-202-013 4,675.41 0 0 0
E4-202-014 4,668.71 0 0 0

9/30/2009 78 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
E4-231-005 4,549.56
E4-231-006 4,548.23
E4-231-007 4,537.67 0.002 0 0.001
E4-231-008 4,538.95
E4-232-016 4,544.02
E4-241-005 4,545.86 0.047
E4-241-016 4,545.76
E4-241-075 4,559.77 0
E4-241-077 4,557.41 0.001 0.002 0.001
E4-241-078 4,554.86 0.002 0.002 0.001
E4-241-079 4,553.36 0.002 0.075 0.002 0.001
E4-241-080 4,553.60 0.002 0.004 0.002
E4-241-081 4,560.82 0
E4-242-014 4,561.53 0.002 0.002 0.001
E4-242-029 4,562.46 0.003 0.005 0.003
E4-242-034 4,562.86 0.001 0.001 0.001
E4-242-036 4,562.95 0.002 0.005 0.003
E4-242-045 4,563.48 0.005 0.014 0.008
E4-242-057 4,564.49 0.005 0.018 0.005
E4-242-062 4,565.50 0.004 0.024 0.005
E4-242-069 4,565.79 0.003 0.006 0.011 0.006
E4-242-078 4,567.20 0.001 0.003 0.003
E4-251-001 4,567.38 0.001 0.012 0.004
E4-252-009 4,581.22 0 0 0
E4-252-010 4,581.19 0
E4-252-011 4,581.87 0.001 0 0
E4-252-013 4,586.51 0 0 0
E4-252-014 4,586.55 0 0 0
E4-252-019 4,586.54 0
E4-252-021 4,586.49 0.001 0.004 0
E4-252-023 4,585.78 0.002 0.014 0
E4-252-033 4,588.12 0.001 0.001 0
E4-252-035 4,593.09 0.001 0.003 0
E4-252-037 4,596.23 0 0 0
E4-271-058 4,679.36 0.001 0.017 0
E4-271-060 4,677.07 0.001 0.007 0
E4-271-062 4,672.66 0.001 0.006 0
E4-271-063 4,670.03 0 0.005 0
E4-271-064 4,668.97 0.001 0.004 0.005 0
F1-202-005 4,635.52 0 0.001 0
F1-202-006 4,633.60 0 0.001 0
F1-202-007 4,631.66 0.001 0.005 0.001 0
F1-202-008 4,636.08 0.001 0.002 0
F1-202-009 4,646.60 0 0.007 0 0
F1-202-010 4,657.51 0 0 0
F1-231-001 4,535.76 0.002 0 0.004
F1-231-002 4,534.29 0.002 0 0.001
F1-231-003 4,533.00 0.002 0 0.003
F1-232-001 4,541.76
F1-232-002 4,542.61
F1-232-008 4,542.87
F1-232-012 4,542.90
F1-232-013 4,543.00 0 0.003 0.002
F1-232-014 4,544.35 0.001 0.006 0.003

9/30/2009 79 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F1-232-017 4,545.30 0.001 0.006 0.003
F1-232-019 4,543.99 0.003 0.083 0.039 0.023
F1-232-033 4,542.97
F1-232-066 4,542.90
F1-241-050 4,562.29 0.001 0.003 0.002
F1-241-109 4,564.40 0.002 0.009 0.005
F1-241-110 4,567.50 0.001 0.011 0.005
F1-242-001 4,561.36 0 0.005 0 0
F1-251-003 4,567.58 0.001 0.075 0.012 0.002
F1-251-015 4,568.22 0.004 0.006 0.006
F1-251-023 4,569.76 0.004 0.023 0.007 0.006
F1-251-031 4,570.51 0.002 0.002 0.002
F1-251-033 4,571.32 0.001 0.001 0.001
F1-251-034 4,571.74 0.005 0.008 0.003
F1-251-039 4,574.01 0.008 0.019 0.002
F1-251-040 4,576.83 0.004 0.01 0.001
F1-251-041 4,576.74 0.003 0.002 0.013 0.001
F1-251-044 4,579.14 0.004 0.013 0
F1-251-047 4,581.16 0.002 0.009 0
F1-251-048 4,581.18 0.001 0.004 0
F1-251-049 4,586.77 0.003 0.005 0.001
F1-251-050 4,586.77 0.003 0.01 0.001
F1-251-068 4,580.49 0.001 0.007 0
F1-251-106 4,571.32 0.002 0.002 0.002
F1-251-108 4,581.83 0.002 0.016 0.003 0
F1-252-017 4,597.89 0 0 0
F1-252-033 4,599.93 0 0 0
F1-252-039 4,609.51 0.001 0.008 0 0
F1-261-003 4,609.31 0 0 0
F1-261-004 4,609.98 0.001 0 0
F1-261-009 4,607.52 0.001 0.001 0
F1-261-026 4,607.64 0.002 0.004 0
F1-261-040 4,608.58 0.001 0.008 0.002 0
F1-261-048 4,611.41 0.002 0.002 0
F1-261-058 4,615.25 0.002 0.003 0
F1-261-064 4,617.47 0.002 0.003 0.005 0.004 0
F1-261-070 4,619.40 0.001 0.003 0.001
F1-261-075 4,621.68 0.002 0.027 0.006 0.001
F1-261-078 4,625.58 0.001 0.009 0.004
F1-261-081 4,626.87 0.001 0.006 0.002
F1-261-089 4,630.42 0.001 0.011 0.002 0
F1-261-095 4,635.78 0
F1-261-097 4,635.78 0 0.001 0
F1-261-106 4,635.78 0.007 0.066 0.042 0.008 0.004
F1-271-101 4,680.72 0.007 0.206 0.011 0.034 0.001
F1-271-103 4,678.53 0.002 0.022 0.017 0 0.001
F2-202-001 4,625.07 0.001 0.002 0
F2-202-002 4,613.34 0.001 0.006 0
F2-202-003 4,618.05 0.001 0.002 0
F2-202-004 4,606.95 0.001 0 0
F2-202-005 4,616.09 0.001 0.002 0
F2-202-006 4,600.68 0.003 0.001 0
F2-202-007 4,610.35 0.002 0.005 0
F2-202-023 4,618.05 0.001 0.002 0

9/30/2009 80 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F2-202-024 4,600.68 0.001 0 0
F2-231-004 4,537.75
F2-231-010 4,538.23
F2-231-016 4,539.66
F2-231-023 4,540.25
F2-231-024 4,536.76 0.004 0 0.011
F2-232-002 4,548.42 0 0.006 0.004
F2-232-003 4,546.58 0.001 0.013 0.01
F2-232-004 4,546.87 0.001 0.002 0.01 0.007
F2-232-005 4,546.09 0.001 0.008 0.005
F2-232-006 4,544.74 0.001 0.019 0.011
F2-232-007 4,548.35 0 0.007 0.004
F2-242-055 4,568.60 0 0.02 0.002
F2-242-056 4,569.90 0 0.028 0
F2-251-012 4,594.81 0.002 0 0
F2-251-016 4,590.51 0.005 0.001 0
F2-251-017 4,588.87 0.004 0 0
F2-251-018 4,586.77 0.002 0.004 0
F2-251-028 4,593.38 0.003 0 0
F2-252-027 4,587.15 0.002 0.023 0 0
F2-261-053 4,646.02 0.002 0.006 0.002 0
F2-262-011 4,647.99 0.004 0.017 0.002 0
F2-262-017 4,647.02 0.001 0.001 0
F2-262-020 4,651.23 0.001 0 0
F2-262-029 4,651.02 0.002 0 0
F2-262-032 4,658.08 0.003 0.022 0 0
F2-262-038 4,659.40 0.003 0.005 0.001 0
F3-202-006 4,584.95 0.003 0.003 0
F3-202-007 4,585.30 0.001 0.009 0 0
F3-211-010 4,579.68 0.005 0.01 0
F3-211-011 4,579.68 0.001 0 0
F3-211-012 4,573.98 0.002 0.018 0.001 0
F3-211-013 4,573.89 0.001 0.001 0
F3-222-007 4,536.73
F3-222-008 4,537.93
F3-222-019 4,534.77
F3-222-020 4,534.77 0.007
F3-231-015 4,537.75
F3-232-001 4,549.86 0.005 0.013
F3-232-002 4,550.38 0.002 0.001
F3-232-003 4,552.62 0.004 0.002
F3-232-004 4,558.46 0.001 0.021 0.005
F3-232-005 4,557.00 0.001 0.033 0.005
F3-232-006 4,555.72 0.001 0.043 0.005
F3-232-007 4,555.62 0.001 0.099 0.049
F3-241-004 4,571.60 0 0.001 0
F3-241-005 4,572.40 0.001 0.027 0
F3-241-006 4,573.10 0.001 0.025 0
F3-242-010 4,571.00 0.001 0.031 0
F3-242-011 4,571.50 0.001 0.029 0
F3-251-023 4,603.93 0.003 0.002 0
F3-251-024 4,597.37 0.002 0.113 0.001 0
F3-251-082 4,594.99 0.002 0.015 0.003 0
F3-252-001 4,608.13 0.002 0.001 0

9/30/2009 81 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F3-252-003 4,605.73 0.002 0.021 0.001 0
F3-262-038 4,659.25 0.004 0.008 0
F3-262-052 4,662.53 0.002 0.007 0.004 0
F3-262-057 4,667.06 0.005 0.039 0.007 0.001
F3-262-063 4,675.61 0.004 0.005 0.001
F3-262-074 4,679.91 0.002 0.02 0.009 0.002
F3-271-152 4,680.45 0.002 0.009 0.002
F3-271-153 4,679.84 0.001 0.004 0.001
F4-0232-BV 4,566.57 0 0.009 0.007
F4-211-002 4,569.32 0.001 0.002 0
F4-211-003 4,560.88 0 0.001 0
F4-211-004 4,557.38 0 0.002 0
F4-211-005 4,545.39 0.002 0.001 0
F4-211-006 4,534.99 0.001 0.001 0
F4-211-007 4,531.09 0.002 0.001 0
F4-211-013 4,540.04 0.004 0.004 0
F4-211-014 4,538.11 0.001 0.001 0
F4-211-015 4,560.77 0 0.001 0
F4-221-022 4,534.01
F4-222-003 4,533.85
F4-222-013 4,534.75 0.021
F4-232-004 4,562.39 0 0.006 0.004
F4-232-005 4,561.05 0 0.003 0.001
F4-232-006 4,559.91 0 0.003 0.002
F4-241-002 4,566.47 0 0.001 0.001
F4-241-003 4,566.62 0 0.004 0.002
F4-241-004 4,567.97 0 0.003 0.002
F4-241-005 4,570.14 0.002 0.02 0.005 0
F4-241-006 4,571.84 0.004 0.024 0
F4-241-007 4,573.09 0.003 0.062 0.001
F4-241-008 4,575.11 0 0.062 0.001
F4-241-009 4,573.70 0.001 0.026 0
F4-241-010 4,573.80 0 0.029 0
F4-241-011 4,575.00 0 0.055 0
F4-251-016 4,622.17 0.003 0.021 0
F4-251-022 4,619.81 0.002 0.001 0
F4-251-023 4,616.20 0.002 0.006 0 0
F4-252-003 4,613.52 0.002 0.001 0
F4-252-005 4,617.73 0.002 0.009 0.004 0
F4-271-034 4,703.96 0.001 0.002 0
F4-271-069 4,699.58 0.004 0.006 0.002
F4-271-070 4,684.67 0.005 0.008 0.005 0.001
F4-271-072 4,689.09 0.008 0.012 0.002
F4-271-073 4,694.83 0.007 0.007 0.002
F4-271-075 4,702.43 0.002 0.003 0.001
G1-211-003 4,525.00 0.105 0.003 0 0.012
G1-221-001 4,528.35
G1-221-005 4,528.52
G1-221-010 4,529.55 0.015 0.176
G1-221-029 4,527.64
G1-232-012 4,566.84 0 0.029 0.021
G1-241-001 4,566.56 0
G1-241-002 4,573.55 0.004
G1-242-001 4,578.93 0.002 0.004 0

9/30/2009 82 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
G1-242-006 4,580.63 0.002 0.004 0
G1-242-014 4,582.77 0.002
G1-242-025 4,584.18 0.001 0.022
G1-242-028 4,584.54 0.001
G1-242-038 4,586.47 0.002
G1-242-045 4,587.72 0.004 0.011 0.008 0
G1-252-004 4,629.56 0.001 0.002 0
G1-252-005 4,623.68 0.003 0.012 0.008 0
G1-252-006 4,630.58 0.001 0.01 0
G1-252-007 4,632.94 0.001 0.019 0
G1-252-008 4,634.84 0.001 0.001 0
G1-252-009 4,637.04 0.001 0.002 0
G1-252-011 4,638.26 0.001 0.011 0.001 0
G1-271-007 4,705.24 0.001 0.004 0 0
G1-271-013 4,705.17 0.001 0 0
G1-271-030 4,706.39 0.004 0 0
G1-271-041 4,709.41 0.003 0.01 0.056
G1-271-042 4,709.44 0.001
G1-271-047 4,710.78 0.004 0 0
G1-272-045 4,715.12 0.01 0.026 0 0
G1-272-065 4,718.95 0.006 0.007 0 0.001
G1-272-066 4,719.38 0.001 0 0
G2-212-001 4,523.96
G2-212-002 4,524.99
G2-212-003 4,526.68 0.001 0 0.003
G2-212-014 4,529.91 0.001 0 0.02
G2-212-015 4,525.62
G2-212-032 4,527.22
G2-212-035 4,526.27
G2-212-038 4,526.47
G2-212-041 4,528.13 0.051 0.044
G2-212-047 4,522.78
G2-252-043 4,631.26 0.001 0.001 0
G2-252-044 4,633.64 0.001 0.003 0
G2-252-045 4,639.87 0.001 0.026 0
G2-252-046 4,637.78 0.002 0.004 0
G2-252-047 4,649.25 0.001 0.001 0
G2-272-001 4,719.61 0.003 0.001 0
G2-272-014 4,721.87 0.007 0.005 0.002
G2-272-036 4,724.33 0.005 0.011 0.005
G2-272-049 4,727.32 0.001 0.02 0.01
G2-272-055 4,730.67 0.001 0.049 0.031 0.007 0.004
G2-272-068 4,732.77 0.002 0.018 0.012
G2-272-080 4,738.67 0.008 0.027 0.045 0.277 0.187
G3-211-015 4,522.45 0.013
G3-211-017 5,000.00
G3-211-018 5,000.00 0.011 0
G3-212-006 4,521.80 0.001 0 0.002
G3-212-007 4,522.94
G3-252-026 4,654.93 0 0 0
G3-252-027 4,659.06 0 0 0
G3-252-028 4,656.53 0.001 0 0
G3-252-029 4,656.26 0.004 0.025 0.003
G3-252-030 4,670.54 0 0.002 0

9/30/2009 83 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future PWWF Scenario
ID Rim Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
G3-252-031 4,675.63 0.002 0.006 0
G3-252-032 4,676.72 0.001 0.001 0
G4-252-008 4,676.64 0.038 0.005 0
G4-261-001 4,672.72 0.001 0 0
G4-261-008 4,685.23 0.001 0 0
G4-261-015 4,682.77 0 0.002 0
G4-261-016 4,680.50 0.001 0 0
G4-261-017 4,680.57 0.002 0 0
G4-261-018 4,683.13 0.002 0.004 0
G4-261-020 4,681.65 0.002 0 0
G4-261-021 4,680.57 0.002 0.001 0
G4-261-029 4,680.57 0.003 0.001 0
H1-261-006 4,708.26 0.001 0.009 0
H1-261-008 4,704.71 0 0.011 0
H1-261-009 4,704.78 0 0.003 0
H1-261-010 4,699.17 0.001 0.007 0
H1-261-011 4,695.36 0.004 0.008 0
H1-261-012 4,689.20 0.001 0.006 0
H1-261-015 4,689.98 0 0.01 0
H1-261-025 4,708.22 0 0.004 0
H1-262-023 4,717.08 0.016 0.11 0.053 0
SS_1_A 4,580.72 0 0.001
SS_3 4,582.40 0 0 0.016
SS_4 4,583.40 0 0
SS_5 4,583.90 0.001 0.13 0 0.014
SS_6 4,585.50 0.001 0 0.003
SS_7 4,588.00 0.001 0 0.003
SS_8 4,591.00 0.001 0 0.001

Notes:
1) For the Wet Weather Scenario, all demands had the "PWWF" Pattern.

9/30/2009 84 of 181
Future MH wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
0C2-261-013 4,556.99 4,556.74 204.399 21 RCP River Trunk Existing
0G1-271-041 4,703.98 4,703.94 8.167 15 RCP Horizon Drive Existing

1003 4,694.00 4,688.91 1,273.23 10 C Road FUTURE
1005 4,688.91 4,683.54 1,341.70 10 C Road FUTURE
1007 4,670.39 4,679.67 2,630.55 8 FUTURE
1009 4,531.04 4,527.29 232 12 Ridges Connector FUTURE
101 4,643.41 4,643.05 144.8 8 Redlands Existing

1011 4,533.18 4,531.04 536 12 Ridges Connector FUTURE
1013 4,535.69 4,533.18 629 12 Ridges Connector FUTURE
1015 4,537.20 4,535.69 379 12 Ridges Connector FUTURE
1017 4,538.58 4,537.20 345 12 Ridges Connector FUTURE
1019 4,539.90 4,538.58 329 12 Ridges Connector FUTURE
1021 4,540.86 4,539.90 240 12 Ridges Connector FUTURE
1023 4,542.02 4,540.86 289 12 Ridges Connector FUTURE
1025 4,543.54 4,542.02 382 12 Ridges Connector FUTURE
1027 4,545.14 4,543.54 399 12 Ridges Connector FUTURE
1029 4,548.85 4,545.14 530 12 Ridges Connector FUTURE
103 4,642.86 4,641.41 303.78 8 Redlands Existing

1031 4,558.12 4,548.85 309 8 Ridges Connector FUTURE
1033 4,569.61 4,558.12 383 8 Ridges Connector FUTURE
1035 4,574.80 4,569.61 173 8 Ridges Connector FUTURE
1037 4,583.54 4,574.80 437 8 Ridges Connector FUTURE
1039 4,590.66 4,583.54 356 8 Ridges Connector FUTURE
1041 4,597.92 4,590.66 363 8 Ridges Connector FUTURE
1043 4,604.20 4,597.92 314 8 Ridges Connector FUTURE
1045 4,612.75 4,604.20 285 8 Ridges Connector FUTURE
1047 4,618.21 4,612.75 156 8 Ridges Connector FUTURE
1049 4,623.67 4,618.21 156 8 Ridges Connector FUTURE
105 4,641.21 4,639.76 346.62 8 Redlands Existing

1051 4,516.58 4,513.57 1,543.17 21 FUTURE
1053 4,683.54 4,678.39 1,286.48 10 C Road FUTURE
1057 4,596.51 4,511.56 5,986.47 8 FUTURE
1061 4,633.12 4,523.59 4,056.57 8 FUTURE
1063 4,673.86 4,523.46 7,540.55 10 FUTURE
1065 4,744.98 4,551.00 6,085.72 10 FUTURE
1069 4,642.98 4,551.00 3,944.87 8 FUTURE
107 4,639.49 4,623.63 270 8 Redlands Existing

1071 4,559.67 4,551.00 4,360.58 8 FUTURE
1073 4,594.55 4,577.61 8,861.37 24 FUTURE
1075 4,714.77 4,579.82 21,706.66 15 FUTURE
1077 4,584.61 4,519.71 15,199.69 15 FUTURE
1087 4,513.34 4,513.07 664.462 36 FUTURE_REC
1093 4,601.28 4,594.10 7,911.69 21 FUTURE_REC
1097 4,576.75 4,565.04 3,663.57 15 FUTURE_REC
1105 4,933.00 4,623.67 16,667.16 10 FUTURE
1107 4,626.78 4,623.67 3.654 8 FUTURE
1109 4,819.00 4,770.00 966.573 12 FUTURE
111 4,623.36 4,616.80 123 8 Redlands Existing

1111 4,770.00 4,735.00 1,033.62 12 FUTURE
1113 4,735.00 4,725.00 910.037 12 FUTURE
1115 4,725.00 4,667.00 659.264 12 FUTURE
1117 4,667.00 4,660.00 1,314.56 12 FUTURE
1119 4,660.00 4,646.95 1,864.76 12 FUTURE
1121 4,646.95 4,580.93 2,590.11 12 FUTURE
1123 4,660.00 4,601.78 13,592.32 15 FUTURE

9/30/2009 85 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
1125 4,589.29 4,580.04 3,093.95 12 24 1/2 Rd FUTURE
113 4,616.40 4,610.10 74.11 8 Redlands Existing

1131 0.00 0.00 1009.254 8 Lime Kiln FUTURE
1133 0.00 0.00 617.395 8 Lime Kiln FUTURE
1135 4,660.00 4,648.00 1171.199 8 Lime Kiln FUTURE
1137 4,648.00 4,630.00 1271.107 8 Lime Kiln FUTURE
1139 4,630.00 4,620.00 1264.866 8 Lime Kiln FUTURE
1141 4,620.00 4,590.00 1000 8 Lime Kiln FUTURE
1143 4,570.00 4,523.59 2586 8 FUTURE
1145 4,590.00 4,570.00 1200 8 FUTURE
115 4,609.90 4,589.98 213.82 8 Redlands Existing
117 4,589.88 4,586.26 38.47 8 Redlands Existing
119 4,586.16 4,573.55 134.02 8 Redlands Existing
121 4,554.58 4,550.81 38.8 8 PVC Ridges Existing
123 4,550.52 4,529.41 87.67 8 PVC Ridges Existing
125 4,529.21 4,526.59 59.29 8 PVC Ridges Existing
127 4,523.59 4,521.66 215.16 8 PVC Ridges Existing
135 4,563.21 4,654.16 4,837.11 8 PVC Existing
137 4,653.88 4,652.58 142.739 8 PVC Redlands Existing
139 4,600.86 4,600.67 69.73 24 Orchard Mesa Existing
141 4,600.67 4,599.47 378.78 24 Orchard Mesa Existing
143 4,599.47 4,598.75 362.65 24 Orchard Mesa Existing
145 4,598.75 4,598.15 392.08 24 Orchard Mesa Existing
147 4,598.15 4,597.06 426.27 24 Orchard Mesa Existing
153 4,597.06 4,596.34 397.67 24 Orchard Mesa Existing
155 4,596.34 4,596.31 21.25 24 Orchard Mesa Existing
157 4,596.31 4,562.75 1,004.50 12 Orchard Mesa Existing
161 4,523.46 4,521.29 511.1 10 Scenic School Existing
163 4,577.14 4,576.70 340 30 South Side Existing
165 4,574.96 4,573.97 303.73 20 RCP South Side Existing
167 4,577.61 4,577.24 289 30 PVC South Side Existing
169 4,577.71 4,577.61 75 24 PVC South Side Existing
171 4,578.21 4,577.81 308 24 PVC South Side Existing
173 4,579.82 4,579.23 457 24 PVC South Side Existing
175 4,579.23 4,578.73 387 24 PVC South Side Existing
177 4,578.73 4,578.21 402 24 PVC South Side Existing
181 4,543.00 4,537.25 2,052.73 12 G Road FUTURE
183 4,537.25 4,533.34 1,398.72 12 G Road FUTURE
185 4,529.86 4,528.15 534.626 12 G Road FUTURE
483 4,693.91 4,692.10 626.246 12 E 1/2 road FUTURE
485 4,692.10 4,689.93 747.576 12 E 1/2 road FUTURE
487 4,658.76 4,657.82 236.609 8 Greenwood Drive FUTURE
489 4,657.82 4,645.81 632.008 8 Greenwood Drive FUTURE
491 4,645.81 4,643.95 123.804 8 Greenwood Drive FUTURE
493 4,643.95 4,636.04 527.482 8 Greenwood Drive FUTURE
495 4,636.04 4,633.12 194.46 8 Greenwood Drive FUTURE
497 4,859.65 4,703.03 1,160.14 8 Easter Hill FUTURE
499 4,703.03 4,645.81 706.83 8 Easter Hill FUTURE
501 4,775.00 4,737.78 1,488.82 8 Alcove Drive FUTURE
503 4,737.78 4,708.97 1,029.09 8 Alcove Drive FUTURE
505 4,708.97 4,683.03 926.267 8 Alcove Drive FUTURE
507 4,683.03 4,673.86 327.547 8 Alcove Drive FUTURE
525 4,786.40 4,760.44 865.146 8 Broadway FUTURE
527 4,760.44 4,733.64 893.316 8 Broadway FUTURE
529 4,733.64 4,718.47 505.686 8 Broadway FUTURE

9/30/2009 86 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
531 4,718.47 4,667.50 1,699.01 8 Broadway FUTURE
533 4,667.50 4,649.92 1,172.00 8 Broadway FUTURE
535 4,649.92 4,631.04 1,258.46 8 Broadway FUTURE
537 4,631.04 4,596.51 1,726.88 8 Broadway FUTURE
567 4,570.00 4,556.77 2,645.94 8 21 Road FUTURE
569 4,556.77 4,551.38 1,346.50 8 21 Road FUTURE
57 4,705.13 4,702.55 262.09 10 PVC Existing

571 4,551.38 4,544.89 1,299.01 8 21 Road FUTURE
573 4,544.89 4,527.86 3,405.84 8 21 Road FUTURE
575 4,527.86 4,517.25 2,122.20 10 21 Road FUTURE
577 4,517.25 4,510.53 1,678.71 10 21 Road FUTURE
581 4,599.12 4,586.12 1,299.01 8 22 Road FUTURE
583 4,586.12 4,559.52 1,330.39 8 22 Road FUTURE
585 4,559.52 4,554.25 1,316.09 8 22 Road FUTURE
587 4,548.99 4,536.63 3,088.83 10 22 Road FUTURE
589 4,536.63 4,534.30 582.245 12 22 Road FUTURE
591 4,534.30 4,528.52 1,654.12 12 22 Road FUTURE
595 4,533.31 4,526.54 2,258.82 18 23 Road FUTURE
597 4,526.54 4,524.00 714.837 18 23 Road FUTURE
599 4,634.94 4,586.97 2,998.22 8 23 Road FUTURE
601 4,586.97 4,575.06 851.104 8 23 Road FUTURE
603 4,575.06 4,569.59 1,367.51 10 23 Road FUTURE
605 4,569.59 4,555.05 3,635.02 12 23 Road FUTURE
607 4,555.05 4,547.61 1,652.12 15 23 Road FUTURE
609 4,547.61 4,538.91 1,932.55 15 23 Road FUTURE
613 4,528.52 4,524.00 1,240.00 12 22 Road FUTURE
615 4,664.00 4,638.75 2,295.59 8 24 1/2 Rd FUTURE
617 4,638.75 4,618.90 1,804.38 8 24 1/2 Rd FUTURE
619 4,618.90 4,605.85 1,186.69 8 24 1/2 Rd FUTURE
627 4,694.00 4,689.28 673.665 8 26 Road FUTURE
629 4,689.28 4,680.30 1,282.87 8 26 Road FUTURE
631 4,680.30 4,671.16 1,306.94 8 26 Road FUTURE
633 4,671.16 4,656.61 2,077.28 8 26 Road FUTURE
635 4,656.61 4,649.04 1,081.70 8 26 Road FUTURE
637 4,649.04 4,629.16 1,529.81 8 26 Road FUTURE
639 4,629.16 4,611.95 1,323.32 8 26 Road FUTURE
641 4,611.95 4,589.29 1,888.57 12 26 Road FUTURE
643 4,589.29 4,580.04 771.101 12 26 Road FUTURE
645 4,580.04 4,575.66 1,151.73 15 26 Road FUTURE
647 4,575.66 4,569.36 1,656.66 15 26 Road FUTURE
649 4,655.00 4,618.28 1,836.09 8 25 Road FUTURE
651 4,618.28 4,613.83 1,647.79 12 25 Road FUTURE
653 4,613.83 4,611.95 711.137 12 25 Road FUTURE
655 4,581.96 4,580.04 686.164 12 26 Road FUTURE
657 4,533.34 4,529.86 1,242.83 12 G Road FUTURE
673 4,701.12 4,691.93 1,880.30 8 Monument Drive FUTURE
677 4,712.82 4,691.93 596.637 8 Monument Drive FUTURE
679 4,691.93 4,669.68 1,391.13 8 Monument Drive FUTURE
681 4,669.68 4,646.06 1,312.27 8 Monument Drive FUTURE
683 4,637.60 4,744.98 932.306 4 FUTURE
685 4,831.01 4,749.28 996.645 8 Bella Pago FUTURE
687 4,749.28 4,744.98 1,076.66 8 Bella Pago FUTURE
689 4,732.00 4,682.31 1,242.15 8 Mira Monte FUTURE
691 4,682.31 4,645.18 1,237.68 8 Mira Monte FUTURE
693 4,645.18 4,642.98 550.801 8 Mira Monte FUTURE

9/30/2009 87 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
695 4,619.00 4,610.72 413.891 8 Rosevale FUTURE
697 4,610.72 4,562.63 1,603.13 8 Rosevale FUTURE
699 4,562.63 4,559.67 147.851 8 Rosevale FUTURE
707 4,793.00 4,785.40 1,519.15 12 I-70 Interceptor FUTURE
709 4,785.40 4,761.63 2,165.89 12 I-70 Interceptor FUTURE
711 4,753.36 4,714.77 1,543.64 15 I-70 Interceptor FUTURE
713 4,761.63 4,753.36 2,066.21 15 I-70 Interceptor FUTURE
715 4,779.69 4,761.63 4,515.61 8 I-70 Interceptor FUTURE
717 4,796.34 4,779.69 3,330.38 8 I-70 Interceptor FUTURE
719 4,833.87 4,796.34 1,876.52 8 I-70 Interceptor FUTURE
727 4,762.60 4,750.11 1,921.29 15 29 Road FUTURE
733 4,657.67 4,650.64 1,171.15 8 US HWY 50 FUTURE
735 4,650.64 4,638.84 1,371.28 8 US HWY 50 FUTURE
749 4,689.93 4,689.06 300.636 12 E 1/2 road FUTURE
751 4,689.06 4,688.78 95.714 12 E 1/2 road FUTURE
753 4,688.78 4,687.93 290.211 12 E 1/2 road FUTURE
757 4,547.55 4,546.92 334.196 10 Ridges Existing
759 4,547.55 4,546.92 335.43 8 Ridges Existing
761 4,546.92 4,546.82 9.951 8 Ridges Existing
763 4,516.05 4,513.14 145.763 30 RCP River Road Existing
773 4,658.97 4,656.78 408 12 VCP B 1/2 Road Existing
775 4,656.75 4,655.22 123.2 12 VCP B 1/2 Road Existing
777 4,655.22 4,655.09 248.4 12 VCP B 1/2 Road Existing
779 4,655.09 4,653.77 333.6 12 VCP B 1/2 Road Existing
781 4,653.67 4,652.71 248.5 12 VCP B 1/2 Road Existing
785 4,652.64 4,651.67 251 12 VCP B 1/2 Road Existing
787 4,651.66 4,650.11 291.592 12 VCP B 1/2 Road Existing
789 4,650.44 4,650.15 65.206 12 VCP B 1/2 Road Existing
791 4,650.14 4,648.83 396.421 12 VCP B 1/2 Road Existing
793 4,648.80 4,647.45 379.463 12 B 1/2 Road Existing
795 4,647.39 4,646.80 179.547 12 B 1/2 Road Existing
797 4,646.80 4,646.21 201.687 12 VCP B 1/2 Road Existing
799 4,646.11 4,645.05 348 12 VCP B 1/2 Road Existing
801 4,644.97 4,644.95 37.1 12 VCP B 1/2 Road Existing
803 4,644.57 4,643.61 378.906 12 VCP B 1/2 Road Existing
805 4,643.57 4,642.10 324 12 VCP B 1/2 Road Existing
807 4,642.00 4,641.40 392 12 VCP B 1/2 Road Existing
809 4,641.30 4,639.77 399.077 12 VCP B 1/2 Road Existing
811 4,639.71 4,639.39 108.076 12 VCP B 1/2 Road Existing
813 4,639.39 4,638.24 293.59 12 VCP B 1/2 Road Existing
85 4,652.36 4,651.54 204.94 8 PVC Redlands Existing
87 4,651.52 4,650.96 218.91 8 Redlands Existing

889 4,637.21 4,636.52 325 15 Frontage Rd Existing
89 4,650.53 4,649.68 208.2 8 Redlands Existing

891 4,636.45 4,635.40 338 15 Frontage Rd Existing
893 4,635.26 4,634.52 345 15 Frontage Rd Existing
895 4,634.45 4,633.58 145 15 Frontage Rd Existing
897 4,633.58 4,633.24 12.52 15 Frontage Rd Existing
91 4,649.48 4,648.80 161.6 8 Redlands Existing
93 4,648.55 4,647.31 268.34 8 Redlands Existing

939 4,503.19 4,513.80 666.64 6 21 Road FUTURE
943 4,522.30 4,519.37 975.74 21 22 Road FUTURE
945 4,519.37 4,518.94 171.855 21 22 Road FUTURE
947 4,518.94 4,517.29 660.428 21 22 Road FUTURE
949 4,517.29 4,516.58 283.874 21 22 Road FUTURE

9/30/2009 88 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
95 4,647.13 4,645.76 272.44 8 Redlands Existing

951 4,524.00 4,522.30 666.531 21 22 Road FUTURE
953 4,538.91 4,537.65 315.643 15 23 Road FUTURE
955 4,537.65 4,536.15 375.976 15 23 Road FUTURE
957 4,536.15 4,533.31 944.567 15 23 Road FUTURE
959 4,554.25 4,548.99 1,315.88 8 22 Road FUTURE
961 4,569.36 4,568.73 167.92 15 26 Road FUTURE
963 4,775.78 4,762.60 2,028.59 15 29 Road FUTURE
965 4,750.11 4,742.91 359.96 15 29 Road FUTURE
967 4,742.91 4,708.77 2,276.14 15 29 Road FUTURE
969 4,708.77 4,694.18 1,325.86 15 29 Road FUTURE
97 4,645.57 4,644.67 196.21 8 Redlands Existing

971 4,694.18 4,679.67 1,318.98 15 29 Road FUTURE
973 4,679.67 4,673.05 1,325.26 18 29 Road FUTURE
975 4,673.05 4,666.46 1,316.49 18 29 Road FUTURE
977 4,666.46 4,661.84 925.484 18 29 Road FUTURE
979 4,661.84 4,653.48 1,670.87 18 29 Road FUTURE
981 4,653.48 4,647.09 1,279.28 18 29 Road FUTURE
987 4,647.09 4,594.55 5,253.59 18 29 Road FUTURE
99 4,644.46 4,643.51 254.49 8 PVC Redlands Existing

B1-272-001 4,646.75 4,646.04 245 12 B Road Existing
B1-272-002 4,647.88 4,646.82 254 10 B Road Existing
B1-272-003 4,648.97 4,647.96 271 10 B Road Existing
B1-272-005 4,650.32 4,649.13 277 10 B Road Existing
B1-272-007 4,651.33 4,650.34 336 10 B Road Existing
B1-272-010 4,645.97 4,645.09 235 12 B Road Existing
B1-281-001 4,652.64 4,651.37 337 10 B Road Existing
B1-281-002 4,654.03 4,652.72 338 10 B Road Existing
B1-281-004 4,656.80 4,654.09 450 10 B Road Existing
B1-281-005 4,658.25 4,656.82 253 10 B Road Existing
B1-281-006 4,659.90 4,658.31 300 10 B Road Existing
B1-281-007 4,661.06 4,659.92 105 10 B Road Existing
B1-281-009 4,664.19 4,661.02 301 10 B Road Existing
B1-281-010 4,667.56 4,664.70 280 10 B Road Existing
B1-292-001 4,710.24 4,709.43 401 10 Chipeta Existing
B1-292-002 4,709.41 4,708.82 396 10 Chipeta Existing
B1-292-003 4,708.82 4,707.80 401 10 Chipeta Existing
B1-292-004 4,707.70 4,705.49 218 10 Chipeta Existing
B1-292-010 4,705.49 4,702.44 293 10 Chipeta Existing
B1-292-011 4,702.28 4,693.49 291 10 Chipeta Existing
B1-292-012 4,674.06 4,673.62 302 10 Chipeta Existing
B1-292-013 4,691.01 4,690.47 87 8 Chipeta Existing
B1-292-014 4,690.47 4,689.38 266 10 Chipeta Existing
B1-292-015 4,689.36 4,688.51 106 10 Chipeta Existing
B1-292-016 4,688.51 4,685.74 145 8 Chipeta Existing
B2-271-019 4,633.24 4,632.55 252.002 15 VCP Orchard Mesa Existing
B2-272-004 4,634.19 4,633.34 302.842 15 VCP B 1/2 Road Existing
B2-272-007 4,634.99 4,634.19 289.23 15 VCP B 1/2 Road Existing
B2-272-009 4,635.13 4,634.99 49.889 15 VCP B 1/2 Road Existing
B2-272-012 4,645.09 4,643.48 430 15 B Road Existing
B2-272-013 4,643.33 4,642.53 186 15 B Road Existing
B2-272-014 4,635.43 4,635.13 177.973 15 VCP B 1/2 Road Existing
B2-272-015 4,642.50 4,641.11 463 15 B Road Existing
B2-272-016 4,639.99 4,638.97 440 15 B Road Existing
B2-272-017 4,638.03 4,637.27 325 15 Frontage Rd Existing

9/30/2009 89 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B2-272-021 4,638.84 4,638.08 316 15 Frontage Rd Existing
B2-272-027 4,638.22 4,636.76 430 12 VCP B 1/2 Road Existing
B2-272-033 4,636.69 4,635.49 208 12 VCP B 1/2 Road Existing
B2-282-048 4,660.36 4,658.98 353 12 B 1/2 Road Existing
B2-282-051 4,661.76 4,660.36 329 12 VCP B 1/2 Road Existing
B2-282-054 4,663.80 4,661.80 450 12 VCP B 1/2 Road Existing
B2-291-024 4,671.85 4,670.65 135 12 VCP B 1/2 Road Existing
B2-291-025 4,670.56 4,667.90 528 12 VCP B 1/2 Road Existing
B2-291-026 4,667.87 4,667.72 413 12 VCP B 1/2 Road Existing
B2-291-027 4,667.71 4,666.81 443.2 12 VCP B 1/2 Road Existing
B2-291-028 4,666.77 4,666.62 78.1 12 VCP B 1/2 Road Existing
B2-291-029 4,666.60 4,665.18 299 12 VCP B 1/2 Road Existing
B2-291-030 4,665.03 4,663.80 465 12 VCP B 1/2 Road Existing
B2-291-045 4,670.65 4,670.57 248 12 VCP B 1/2 Road Existing
B2-292-001 4,681.06 4,679.10 400.9 10 B 1/2 Road Existing
B2-292-002 4,679.00 4,676.86 400.4 10 B 1/2 Road Existing
B2-292-003 4,676.86 4,676.36 200.7 10 B 1/2 Road Existing
B2-292-004 4,676.23 4,675.08 95.7 12 B 1/2 Road Existing
B2-292-008 4,674.06 4,673.62 501 12 B 1/2 Road Existing
B2-292-009 4,673.56 4,671.86 503.5 12 B 1/2 Road Existing
B2-292-010 4,675.08 4,674.72 150.5 12 B 1/2 Road Existing
B2-292-011 4,676.30 4,675.48 145 8 Chipeta Existing
B2-292-012 4,677.97 4,676.80 285 8 Chipeta Existing
B2-292-017 4,680.45 4,679.15 163 8 Chipeta Existing
B2-292-018 4,682.29 4,680.21 255 8 Chipeta Existing
B2-292-022 4,684.69 4,682.13 220 8 Chipeta Existing
B2-292-023 4,685.95 4,684.47 85 8 Chipeta Existing
B2-292-026 4,674.71 4,674.07 222.8 12 B 1/2 Road Existing
B2-301-001 4,682.29 4,681.46 213 10 B 1/2 Road Existing
B3-262-023 4,622.01 4,620.76 319.833 18 VCP Orchard Mesa Existing
B3-262-027 4,622.49 4,622.01 404.358 18 VCP Orchard Mesa Existing
B3-262-031 4,622.98 4,622.49 407.081 18 VCP Orchard Mesa Existing
B3-271-003 4,623.79 4,623.13 234.126 15 VCP Orchard Mesa Existing
B3-271-006 4,624.41 4,623.79 220.318 15 VCP Orchard Mesa Existing
B3-271-018 4,625.47 4,624.41 378.578 15 VCP Orchard Mesa Existing
B3-271-026 4,627.09 4,626.58 149.6 15 VCP Orchard Mesa Existing
B3-271-032 4,627.95 4,627.09 304.646 15 VCP Orchard Mesa Existing
B3-271-039 4,628.92 4,627.95 346.729 15 VCP Orchard Mesa Existing
B3-271-042 4,629.70 4,628.92 278.734 15 VCP Orchard Mesa Existing
B3-271-045 4,630.11 4,629.70 143.795 15 VCP Orchard Mesa Existing
B3-271-054 4,630.84 4,630.11 225.041 15 VCP Orchard Mesa Existing
B3-271-058 4,631.39 4,630.84 158.555 15 VCP Orchard Mesa Existing
B3-271-058A 4,632.02 4,631.39 225.434 15 VCP Orchard Mesa Existing
B3-271-063 4,632.55 4,632.02 188.895 15 VCP Orchard Mesa Existing
B4-261-014 4,608.87 4,607.44 237.8 15 Orchard Mesa Existing
B4-262-001 4,611.26 4,608.87 398.782 15 Orchard Mesa Existing
B4-262-011 4,615.11 4,612.98 355.552 18 Orchard Mesa Existing
B4-262-016 4,617.18 4,615.11 344.761 18 RCP Orchard Mesa Existing
B4-262-022 4,619.06 4,617.18 313.273 18 RCP Orchard Mesa Existing
B4-262-024 4,619.50 4,619.06 208.903 18 RCP Orchard Mesa Existing
B4-262-028 4,619.83 4,619.50 301.71 18 RCP Orchard Mesa Existing
B4-262-030 4,620.04 4,619.83 192.158 18 VCP Orchard Mesa Existing
B4-262-031 4,620.76 4,620.58 94.76 18 VCP Orchard Mesa Existing
B4-262-036 4,625.37 4,625.13 110.831 12 VCP Unaweep Road Existing
B4-262-037 4,625.13 4,624.18 428.532 12 VCP Unaweep Road Existing

9/30/2009 90 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B4-262-038 4,624.18 4,623.16 460.25 12 VCP Unaweep Road Existing
B4-262-043 4,612.98 4,611.26 288.279 15 Orchard Mesa Existing
B4-262-114 4,620.58 4,620.04 209.8 18 VCP Orchard Mesa Existing
B4-271-001 4,625.44 4,625.37 28.798 12 VCP Unaweep Road Existing
B4-271-011 4,626.58 4,625.47 396.1 15 VCP Orchard Mesa Existing
B4-271-028 4,632.08 4,631.64 157.309 12 PVC Unaweep Road Existing
B4-271-033 4,633.06 4,632.08 348.762 12 PVC Unaweep Road Existing
B4-271-128 4,626.11 4,625.44 304.942 12 VCP Unaweep Road Existing
B4-271-135 4,627.28 4,626.11 415.674 12 PVC Unaweep Road Existing
B4-271-138 4,628.38 4,627.28 392.386 12 PVC Unaweep Road Existing
B4-271-143 4,629.27 4,628.38 315.864 12 PVC Unaweep Road Existing
B4-271-145 4,629.82 4,629.27 195.586 12 PVC Unaweep Road Existing
B4-271-146 4,630.72 4,629.82 318.521 12 PVC Unaweep Road Existing
B4-271-147 4,631.64 4,630.72 325.212 12 PVC Unaweep Road Existing
B4-271-148 4,633.50 4,633.06 154.783 12 PVC Unaweep Road Existing
B4-272-004 4,635.36 4,634.33 366 12 PVC Unaweep Road Existing
B4-272-039 4,639.40 4,639.08 125.854 12 PVC Unaweep Road Existing
B4-272-040 4,639.58 4,639.40 72.652 12 PVC Unaweep Road Existing
B4-272-044 4,640.18 4,639.58 241.31 12 PVC Unaweep Road Existing
B4-272-048 4,640.59 4,640.18 193.848 12 PVC Unaweep Road Existing
B4-272-086 4,636.41 4,635.36 372.542 12 PVC Unaweep Road Existing
B4-272-091 4,638.20 4,637.73 167.7 12 PVC Unaweep Road Existing
B4-272-092 4,639.08 4,638.49 237.1 12 PVC Unaweep Road Existing
B4-272-093 4,634.28 4,633.50 276.7 12 PVC Unaweep Road Existing
B4-272-094 4,634.33 4,634.28 18.6 12 PVC Unaweep Road Existing
B4-272-095 4,638.49 4,638.20 104.5 12 PVC Unaweep Road Existing
B4-272-096 4,637.73 4,636.41 468.3 12 PVC Unaweep Road Existing
B4-281-054 4,641.06 4,640.59 189.453 12 PVC Unaweep Road Existing
B4-281-057 4,641.94 4,641.06 320.62 12 PVC Unaweep Road Existing
BV-100 4,540.00 4,549.55 1,147.16 12 Scenic Existing
BV-105 4,546.92 4,546.82 9.951 10 Ridges Existing
BV-292-013 4,678.94 4,678.13 158 8 Chipeta Existing
C1-221-018 4,846.93 4,846.06 249.9 12 PVC South Camp Existing
C1-221-019 4,847.43 4,846.93 124.148 12 PVC South Camp Existing
C1-261-028 4,603.26 4,600.82 408.196 18 VCP Orchard Mesa Existing
C1-261-030 4,604.33 4,603.26 178.662 18 VCP Orchard Mesa Existing
C1-261-058 4,607.44 4,606.78 110.175 15 Orchard Mesa Existing
C1-261-060 4,605.22 4,604.33 149.994 18 VCP Orchard Mesa Existing
C1-261-062 4,606.78 4,605.22 260.432 15 Orchard Mesa Existing
C1-281-035 4,642.19 4,641.94 101.155 10 PVC Unaweep Road Existing
C2-221-030 4,846.06 4,844.64 479.4 12 PVC South Camp Existing
C2-221-031 4,836.04 4,821.72 162.9 12 PVC South Camp Existing
C2-221-032 4,840.59 4,839.55 170.7 12 PVC South Camp Existing
C2-221-033 4,841.58 4,840.59 368.7 12 PVC South Camp Existing
C2-221-034 4,842.57 4,841.58 361.7 12 PVC South Camp Existing
C2-221-035 4,843.98 4,842.57 172.1 12 PVC South Camp Existing
C2-221-037 4,844.64 4,843.98 502.3 12 PVC South Camp Existing
C2-221-065 4,839.55 4,836.04 164.7 12 PVC South Camp Existing
C2-261-001A 4,596.31 4,562.75 1,005.71 14 DIP Orchard Mesa Existing
C2-261-024 4,557.05 4,556.99 49.5 27 VCP River Trunk Existing
C3-212-031 4,796.10 4,792.35 273.3 12 PVC South Camp Existing
C3-221-003 4,821.72 4,819.43 114.997 12 PVC South Camp Existing
C3-221-004 4,819.43 4,813.83 280.4 12 PVC South Camp Existing
C3-221-005 4,811.89 4,801.75 492.3 12 PVC South Camp Existing
C3-221-006 4,801.75 4,796.10 342 12 PVC South Camp Existing

9/30/2009 91 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
C3-221-030 4,813.83 4,811.89 97.3 12 PVC South Camp Existing
C3-252-002 4,556.31 4,555.59 479.142 30 RCP South Side Existing
C3-261-001 4,554.75 4,553.86 725.733 21 CONCRETE River Trunk Existing
C3-261-002 4,557.21 4,556.31 471.205 27 polyvinyl chloridSouth Side Existing
C3-261-004 4,555.11 4,554.75 299.7 21 CONCRETE River Trunk Existing
C3-261-005 4,558.11 4,557.21 303.203 27 PVC South Side Existing
C3-261-007 4,555.56 4,555.11 363.588 21 RCP River Trunk Existing
C3-261-008 4,558.49 4,558.11 365.753 27 PVC South Side Existing
C3-261-009 4,558.78 4,558.49 280.834 27 PVC South Side Existing
C3-261-010 4,558.86 4,558.78 76.621 27 PVC South Side Existing
C3-261-011 4,555.94 4,555.56 310.78 21 RCP River Trunk Existing
C3-261-012 4,558.88 4,558.86 17.843 30 RCP South Side Existing
C3-261-012A 3 3 46.018 21 PVC Existing
C3-261-013 4,560.28 4,558.88 92.693 20 RCP South Side Existing
C3-261-015 4,556.22 4,555.94 227.894 21 RCP River Trunk Existing
C3-261-019 4,556.59 4,556.22 309.3 21 RCP River Trunk Existing
C3-261-021 4,556.74 4,556.59 123.197 21 RCP River Trunk Existing
C3-261-031 4,561.71 4,560.78 518.568 20 RCP South Side Existing
C3-261-035 4,557.14 4,557.05 74.4 27 VCP River Trunk Existing
C3-261-040 4,561.85 4,561.71 77.933 20 RCP South Side Existing
C3-261-043 4,557.18 4,557.14 31.718 27 VCP River Trunk Existing
C3-261-050 4,557.37 4,557.34 28 10 VCP River Trunk Existing
C3-261-056 4,557.50 4,557.37 80.918 10 VCP River Trunk Existing
C3-261-062 4,562.74 4,561.85 490.491 20 RCP South Side Existing
C3-261-075 4,557.34 4,557.24 13 12 PVC River Trunk Existing
C3-261-076 4,557.24 4,557.18 44.4 10 VCP River Trunk Existing
C3-262-007 4,563.98 4,563.70 154.554 20 RCP South Side Existing
C3-262-009 4,563.60 4,562.74 478.88 20 RCP South Side Existing
C3-262-033 4,564.91 4,564.08 463.661 20 RCP South Side Existing
C3-262-041 4,565.58 4,564.91 154.9 20 RCP South Side Existing
C3-262-046 4,566.92 4,565.58 319.406 20 RCP South Side Existing
C3-262-051 4,567.21 4,566.92 61.434 20 RCP South Side Existing
C3-262-061 4,568.19 4,567.21 206.673 20 RCP South Side Existing
C3-262-070 4,570.48 4,570.07 158.03 20 RCP South Side Existing
C3-262-071 4,570.07 4,568.19 373.756 20 RCP South Side Existing
C3-262-074 4,571.47 4,570.48 500.889 20 RCP South Side Existing
C3-271-001 4,572.32 4,571.47 421.48 20 RCP South Side Existing
C3-271-003 4,572.91 4,572.32 295.102 20 RCP South Side Existing
C3-271-004 4,573.07 4,572.91 77.966 20 RCP South Side Existing
C3-271-007 4,573.87 4,573.07 401.374 20 RCP South Side Existing
C3-271-010 4,575.40 4,575.16 28 20 RCP South Side Existing
C3-271-012 4,576.65 4,575.60 111 20 RCP South Side Existing
C4-212-059 4,792.35 4,780.23 489.901 12 PVC South Camp Existing
C4-212-060 4,776.84 4,772.96 226 12 PVC South Camp Existing
C4-212-061 4,770.23 4,764.84 299.9 12 PVC South Camp Existing
C4-221-001 4,764.84 4,751.11 391.4 12 PVC South Camp Existing
C4-221-011 4,772.96 4,770.23 159.3 12 PVC South Camp Existing
C4-252-001 4,552.80 4,552.03 536.838 30 RCP South Side Existing
C4-252-002 4,552.35 4,551.70 533.459 21 RCP River Trunk Existing
C4-252-003 4,555.59 4,554.87 297.594 30 RCP South Side Existing
C4-252-004 4,552.79 4,552.35 360.57 21 RCP River Trunk Existing
C4-252-005 4,554.19 4,553.57 346.893 30 RCP South Side Existing
C4-252-006 4,553.57 4,552.80 311.862 30 RCP South Side Existing
C4-252-007 4,553.86 4,553.32 441.554 21 RCP River Trunk Existing
C4-252-007A 4,553.32 4,552.79 436.699 21 RCP River Trunk Existing

9/30/2009 92 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
C4-252-008 4,554.87 4,554.19 377.462 30 RCP South Side Existing
D1-212-011 4,745.82 4,738.58 284 12 PVC South Camp Existing
D1-212-012 4,738.58 4,733.37 274.602 12 PVC South Camp Existing
D1-212-032 4,751.11 4,745.82 500.7 12 PVC South Camp Existing
D1-242-011 4,625.05 4,620.05 124.968 10 PVC Ridges Existing
D1-242-017 4,635.90 4,625.71 275 10 PVC Ridges Existing
D1-242-018 4,648.75 4,636.15 294.478 10 PVC Ridges Existing
D1-242-019 4,652.05 4,648.85 199.457 12 PVC Ridges Existing
D1-242-030 4,619.95 4,600.75 399.963 10 PVC Ridges Existing
D1-242-031 4,600.00 4,586.00 293.724 10 PVC Ridges Existing
D1-242-031A 4,598.00 4,586.00 295.397 8 PVC Ridges Existing
D1-251-001 4,582.38 4,581.56 267.2 21 South Avenue Existing
D1-251-005 4,586.00 4,556.00 1,267.13 10 PVC Ridges Existing
D1-251-005A 4,586.00 4,556.00 1,268.05 8 PVC Ridges Existing
D1-251-005B 4,556.00 4,551.00 343.186 10 PVC Ridges Existing
D1-252-001 4,549.53 4,548.08 371.427 30 RCP South Side Existing
D1-252-004 4,550.10 4,549.53 309.337 30 RCP South Side Existing
D1-252-005 4,548.94 4,548.69 201.72 24 VCP River Trunk Existing
D1-252-008 4,549.09 4,548.94 126.018 24 VCP River Trunk Existing
D1-252-008A 4,549.28 4,549.09 158.194 24 VCP River Trunk Existing
D1-252-009 4,550.62 4,550.10 292.478 30 RCP South Side Existing
D1-252-010 4,549.50 4,549.28 173.25 21 VCP River Trunk Existing
D1-252-011 4,549.87 4,549.50 310.091 21 VCP River Trunk Existing
D1-252-015 4,550.86 4,550.62 133.43 30 RCP South Side Existing
D1-252-018 4,551.45 4,550.86 398.159 30 RCP South Side Existing
D1-252-019 4,552.03 4,551.45 260.038 30 RCP South Side Existing
D1-252-023 4,550.29 4,549.87 343.449 21 VCP River Trunk Existing
D1-252-031 4,550.50 4,550.29 167.247 21 VCP River Trunk Existing
D1-252-036 4,550.70 4,550.50 164.131 21 VCP River Trunk Existing
D1-252-041 4,550.89 4,550.70 161.278 21 VCP River Trunk Existing
D1-252-042 4,551.70 4,550.89 662.626 21 VCP River Trunk Existing
D1-252-050 4,572.48 4,572.14 176.234 27 VCP South Avenue Existing
D1-252-053 4,564.58 4,564.29 272 24 RCP Colorado Avenue Existing
D1-252-056 4,564.84 4,564.67 83 24 RCP Colorado Avenue Existing
D1-252-057 4,565.78 4,564.84 223.762 24 RCP Colorado Avenue Existing
D1-252-059 4,565.89 4,565.78 27.158 24 RCP Colorado Avenue Existing
D1-261-001 4,566.50 4,566.09 77.506 24 PVC Colorado Avenue Existing
D1-261-003 4,573.60 4,572.48 723.306 27 VCP South Avenue Existing
D1-261-006 4,567.95 4,566.50 51.594 24 RCP Colorado Avenue Existing
D1-261-008 4,569.50 4,567.95 302.547 24 RCP Colorado Avenue Existing
D1-261-020 4,574.54 4,573.60 606.866 27 VCP South Avenue Existing
D1-261-021 4,570.00 4,569.50 99.515 24 RCP Colorado Avenue Existing
D1-261-023 4,577.36 4,577.02 233.241 27 VCP South Avenue Existing
D1-261-036 4,571.70 4,570.00 422.792 24 RCP Colorado Avenue Existing
D1-261-037 4,577.85 4,577.36 301.563 27 VCP South Avenue Existing
D1-261-052 4,572.10 4,571.70 440.734 24 RCP Colorado Avenue Existing
D1-261-059 4,578.49 4,577.85 481.274 27 VCP South Avenue Existing
D1-261-061 4,578.59 4,578.49 9.6 27 VCP South Avenue Existing
D1-261-075 4,573.00 4,572.10 445.227 24 RCP Colorado Avenue Existing
D1-261-084 4,579.30 4,578.59 471.5 27 VCP South Avenue Existing
D1-261-103 4,575.00 4,573.00 515.7 24 RCP Colorado Avenue Existing
D1-261-116 4,580.97 4,580.52 312.518 21 VCP South Avenue Existing
D1-261-116A 4,580.52 4,579.80 482.521 21 VCP South Avenue Existing
D1-261-117 4,575.50 4,575.00 54.284 24 RCP Colorado Avenue Existing
D1-261-128 4,575.80 4,575.50 267.746 24 RCP Colorado Avenue Existing

9/30/2009 93 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D1-262-025 4,576.00 4,575.80 380 24 RCP Colorado Avenue Existing
D1-262-030 4,581.56 4,580.97 380.677 21 VCP South Avenue Existing
D1-262-040 4,576.50 4,576.00 264.434 24 RCP Colorado Avenue Existing
D1-262-067 4,578.20 4,576.50 502.758 24 RCP Colorado Avenue Existing
D1-262-079 4,583.87 4,582.38 495.739 21 VCP South Avenue Existing
D1-262-088 4,579.00 4,578.20 461.496 24 RCP Colorado Avenue Existing
D1-262-100 4,580.00 4,579.00 489.507 24 RCP Colorado Avenue Existing
D1-271-018 4,581.55 4,580.67 455.198 24 RCP Colorado Avenue Existing
D1-271-051 4,585.43 4,585.36 8.462 21 PVC Colorado Avenue Existing
D1-271-054 4,585.36 4,581.71 457.7 24 RCP Colorado Avenue Existing
D1-271-055 4,580.63 4,580.00 537.1 24 RCP Colorado Avenue Existing
D1-271-092 4,581.71 4,581.55 19.4 24 RCP Colorado Avenue Existing
D2-212-001 4,731.19 4,729.46 91.02 12 PVC South Camp Existing
D2-212-002 4,729.46 4,729.13 21.7 12 PVC South Camp Existing
D2-212-003 4,722.94 4,714.33 363.5 12 PVC South Camp Existing
D2-212-011 4,733.37 4,731.40 104.468 12 PVC South Camp Existing
D2-212-012 4,731.40 4,731.19 11.086 12 PVC South Camp Existing
D2-212-013 4,726.69 4,722.94 249.903 12 PVC South Camp Existing
D2-212-014 4,714.33 4,706.40 496.1 12 PVC South Camp Existing
D2-212-025 4,729.13 4,726.69 163 8 PVC South Camp Existing
D2-241-006 4,648.54 4,645.54 239.276 8 PVC Scenic School Existing
D2-241-007 4,645.54 4,641.85 302.842 8 PVC Scenic School Existing
D2-251-004 4,544.90 4,544.75 72.455 48 RCP River Road Existing
D2-251-005 4,545.26 4,544.90 17.81 48 RCP River Road Existing
D2-251-008 4,550.50 4,545.06 380 12 Ridges Existing
D2-251-014 4,556.00 4,551.00 344.531 8 PVC Ridges Existing
D2-251-014A 4,551.00 4,550.50 3.246 12 Ridges Existing
D2-252-002 4,548.08 4,547.05 523.849 30 RCP South Side Existing
D2-252-004 4,547.05 4,545.56 310.878 30 RCP South Side Existing
D2-252-005 4,545.56 4,545.26 318.46 48 RCP River Road Existing
D2-252-006 4,546.44 4,545.56 128.248 24 VCP River Trunk Existing
D2-252-008 4,546.82 4,546.44 330.165 24 VCP River Trunk Existing
D2-252-010 4,548.43 4,546.82 327.541 24 VCP River Trunk Existing
D2-252-011 4,549.30 4,547.05 433.714 27 PVC Grand Avenue Existing
D2-252-012 4,548.67 4,548.43 179.711 24 VCP River Trunk Existing
D2-252-014 4,548.69 4,548.67 180.728 24 VCP River Trunk Existing
D2-252-015 4,550.85 4,550.25 11.283 27 PVC Grand Avenue Existing
D2-252-026 4,551.69 4,550.85 423.546 30 VCP Grand Avenue Existing
D2-252-033 4,551.00 4,547.10 912.627 24 PVC Colorado Avenue Existing
D2-252-039 4,552.50 4,551.00 395.765 24 PVC Colorado Avenue Existing
D2-252-049 4,556.50 4,552.50 402.686 24 PVC Colorado Avenue Existing
D2-252-050 4,569.00 4,563.00 1,108.44 24 VCP South Avenue Existing
D2-252-052 4,569.41 4,569.00 206.443 27 VCP South Avenue Existing
D2-252-056 4,571.64 4,569.41 22.862 27 VCP South Avenue Existing
D2-252-057 4,559.50 4,556.50 278.866 24 PVC Colorado Avenue Existing
D2-252-062 4,559.77 4,559.50 68.9 24 PVC Colorado Avenue Existing
D2-252-067 4,572.14 4,571.64 400.1 27 VCP South Avenue Existing
D2-252-069 4,562.72 4,559.87 278.964 24 RCP Colorado Avenue Existing
D2-252-071 4,572.57 4,562.82 298.414 27 VCP Grand Avenue Existing
D2-252-085 4,564.19 4,562.81 299.202 24 RCP Colorado Avenue Existing
D2-252-105 4,553.17 4,551.69 749.5 24 VCP Grand Avenue Existing
D2-271-017 4,590.64 4,588.08 351.518 15 PVC 15th Street Existing
D2-271-019 4,588.08 4,586.34 238.423 15 PVC 15th Street Existing
D2-271-022 4,586.34 4,585.45 122.114 15 PVC 15th Street Existing
D2-271-023 4,585.45 4,583.64 247.8 15 PVC 15th Street Existing

9/30/2009 94 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D2-271-039 4,591.68 4,589.83 154.586 18 PVC Colorado Avenue Existing
D2-271-042 4,589.83 4,588.61 153.504 21 RCP Colorado Avenue Existing
D2-271-043 4,588.61 4,586.86 218.809 21 RCP Colorado Avenue Existing
D2-271-045 4,586.86 4,585.43 179.022 21 PVC Colorado Avenue Existing
D2-271-048 4,594.65 4,594.60 30.635 15 VCP Rood Avenue Existing
D2-271-052 4,595.09 4,594.65 298.414 15 VCP Rood Avenue Existing
D2-271-063 4,595.66 4,595.09 375.396 15 VCP Rood Avenue Existing
D2-271-067 4,596.06 4,595.66 330.821 15 VCP Rood Avenue Existing
D2-271-075 4,596.17 4,596.06 88.527 15 VCP Rood Avenue Existing
D2-271-109 4,583.64 4,582.30 183.2 15 PVC 15th Street Existing
D2-272-011 4,597.00 4,596.17 678.337 15 VCP Rood Avenue Existing
D2-272-023 4,598.93 4,598.42 331.313 15 VCP Rood Avenue Existing
D2-272-025 4,598.42 4,597.89 368.902 15 VCP Rood Avenue Existing
D2-272-029 4,597.89 4,597.00 602.667 15 VCP Rood Avenue Existing
D2-272-052 4,600.00 4,598.93 778.278 15 VCP Rood Avenue Existing
D2-272-070 4,600.60 4,600.00 403.899 15 VCP Rood Avenue Existing
D2-272-072 4,601.12 4,600.60 346.401 15 VCP Rood Avenue Existing
D2-272-074 4,601.53 4,601.12 322.916 15 VCP Rood Avenue Existing
D2-272-075 4,601.57 4,601.53 26.502 15 VCP Rood Avenue Existing
D2-281-002 4,601.72 4,601.57 100.171 15 VCP Rood Avenue Existing
D3-212-001 4,702.89 4,702.53 126.57 8 PVC Goat Wash Existing
D3-212-002 4,702.47 4,698.00 354.55 8 PVC Goat Wash Existing
D3-212-003 4,697.82 4,691.93 351.26 8 PVC Goat Wash Existing
D3-212-004 4,691.93 4,689.60 184.762 8 PVC Goat Wash Existing
D3-212-012 4,689.60 4,687.50 166.263 8 PVC Goat Wash Existing
D3-212-013 4,687.50 4,684.81 212.938 8 PVC Goat Wash Existing
D3-212-017 4,689.93 4,684.20 66.8 12 PVC South Camp Existing
D3-212-018 4,690.94 4,689.93 120.6 12 PVC South Camp Existing
D3-212-022 4,706.40 4,690.94 499.2 12 PVC South Camp Existing
D3-212-023 4,703.43 4,702.89 186.9 8 PVC Goat Wash Existing
D3-221-016 4,684.72 4,680.30 311.272 12 PVC Goat Wash Existing
D3-221-021 4,663.43 4,658.80 353.85 12 PVC Goat Wash Existing
D3-221-022 4,672.04 4,669.22 271.125 12 PVC Goat Wash Existing
D3-221-023 4,677.90 4,672.08 271.37 12 PVC Goat Wash Existing
D3-221-024 4,680.25 4,678.00 266.008 12 PVC Goat Wash Existing
D3-232-001 4,621.48 4,620.08 114.767 8 PVC Scenic School Existing
D3-232-001A 4,620.28 4,620.08 16.5 8 PVC Scenic School Existing
D3-232-009 4,622.35 4,621.48 71.045 8 PVC Scenic School Existing
D3-232-017 4,608.64 4,593.30 184.5 8 PVC Scenic School Existing
D3-232-018 4,620.08 4,610.69 88.61 8 PVC Scenic School Existing
D3-241-001 4,641.85 4,640.95 73.702 8 PVC Scenic School Existing
D3-241-002 4,640.95 4,638.42 207.066 8 PVC Scenic School Existing
D3-241-003 4,638.42 4,636.83 130.642 8 PVC Scenic School Existing
D3-241-004 4,636.83 4,634.94 154.75 8 PVC Scenic School Existing
D3-241-005 4,633.39 4,629.78 296.578 8 PVC Scenic School Existing
D3-241-005A 4,629.78 4,629.64 11.185 8 PVC Scenic School Existing
D3-241-006 4,629.64 4,625.45 343.711 8 PVC Scenic School Existing
D3-241-007 4,625.45 4,622.35 254.233 8 PVC Scenic School Existing
D3-241-009 4,634.94 4,633.39 126.674 8 PVC Scenic School Existing
D3-251-001 4,542.85 4,542.41 454.116 54 RCP River Road Existing
D3-251-002 4,543.23 4,542.85 414.428 54 RCP River Road Existing
D3-251-004 4,544.59 4,543.96 394 48 RCP River Road Existing
D3-251-008 4,543.80 4,543.63 234.094 48 RCP River Road Existing
D3-251-011 4,544.75 4,544.65 13.054 48 RCP River Road Existing
D3-251-012 4,543.63 4,543.62 24.764 48 RCP River Road Existing

9/30/2009 95 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D3-251-013 4,543.62 4,543.23 340.89 54 RCP River Road Existing
D3-251-014 4,545.76 4,545.63 145.304 24 PVC Colorado Avenue Existing
D3-251-015 4,544.65 4,544.59 38.1 48 RCP River Road Existing
D3-251-016 4,543.96 4,543.80 48.1 48 RCP River Road Existing
D3-252-008 4,546.00 4,545.76 218.35 24 PVC Colorado Avenue Existing
D3-252-012 4,547.10 4,546.00 303.63 24 PVC Colorado Avenue Existing
D3-252-045 4,562.82 4,560.20 113.75 24 PVC Grand Avenue Existing
D3-252-045A 4,560.14 4,553.17 411.8 24 PVC Grand Avenue Existing
D3-252-057 4,577.57 4,572.57 153.11 27 VCP Grand Avenue Existing
D3-261-010 4,584.00 4,577.57 196.964 27 VCP Grand Avenue Existing
D3-261-014 4,585.03 4,585.00 7.905 27 VCP Grand Avenue Existing
D3-261-025 4,586.31 4,585.03 345.646 27 VCP Grand Avenue Existing
D3-261-045 4,588.09 4,586.31 479.864 27 VCP Grand Avenue Existing
D3-261-075 4,590.00 4,588.09 504.234 27 VCP Grand Avenue Existing
D3-261-086 4,593.11 4,592.00 286.508 24 VCP Grand Avenue Existing
D3-261-117 4,595.78 4,593.11 681.486 24 VCP Grand Avenue Existing
D3-261-130 4,596.52 4,595.78 297.66 24 VCP Grand Avenue Existing
D3-262-017 4,597.50 4,596.52 391.37 24 VCP Grand Avenue Existing
D3-262-018 4,598.50 4,597.50 273.749 24 VCP Grand Avenue Existing
D3-262-042 4,599.50 4,598.50 468.023 24 VCP Grand Avenue Existing
D3-262-065 4,600.39 4,599.54 472 18 VCP Grand Avenue Existing
D3-262-083 4,601.61 4,600.39 482.816 18 VCP Grand Avenue Existing
D3-262-122 4,599.54 4,599.50 22.8 18 DIP Grand Avenue Existing
D3-271-013 4,603.00 4,601.61 542.184 18 VCP Grand Avenue Existing
D3-271-019 4,595.79 4,593.35 334.757 15 PVC 15th Street Existing
D3-271-024 4,593.35 4,590.64 371.362 15 PVC 15th Street Existing
D3-271-029 4,604.18 4,603.00 464.186 18 VCP Grand Avenue Existing
D3-271-038 4,599.05 4,595.79 445.686 15 PVC 15th Street Existing
D3-271-055 4,601.95 4,599.05 397.208 15 PVC 15th Street Existing
D3-271-059 4,602.09 4,601.95 19.942 15 PVC 15th Street Existing
D3-271-068 4,610.32 4,609.63 95.022 15 PVC 15th Street Existing
D3-271-069 4,609.63 4,607.45 298.119 15 PVC 15th Street Existing
D3-271-070 4,607.45 4,604.42 415.97 15 PVC 15th Street Existing
D3-271-072 4,604.42 4,602.09 318.094 15 PVC 15th Street Existing
D3-271-075 4,610.76 4,610.32 59.991 15 PVC 15th Street Existing
D3-271-111 4,605.40 4,604.18 441.6 18 VCP Grand Avenue Existing
D3-281-006 4,601.78 4,601.72 37.589 15 VCP Rood Avenue Existing
D4-221-004 4,658.76 4,654.62 251.838 12 PVC Goat Wash Existing
D4-221-005 4,654.52 4,650.54 350.65 12 PVC Goat Wash Existing
D4-221-008 4,650.44 4,645.81 300.612 12 PVC Goat Wash Existing
D4-221-009 4,640.75 4,637.90 198.99 15 PVC Goat Wash Existing
D4-221-010 4,637.77 4,631.55 298.775 15 PVC Goat Wash Existing
D4-221-011 4,631.45 4,630.16 300.24 15 PVC Goat Wash Existing
D4-232-001 4,593.08 4,572.75 126.5 8 PVC Scenic School Existing
D4-232-002 4,572.53 4,554.95 141.3 8 PVC Scenic School Existing
D4-232-003 4,554.74 4,551.59 111.5 8 PVC Scenic School Existing
D4-232-004 4,551.41 4,549.55 131.2 8 PVC Scenic School Existing
D4-232-005 4,547.40 4,543.02 294.03 8 PVC Scenic School Existing
D4-232-006 4,542.82 4,533.87 422.7 8 PVC Scenic School Existing
D4-232-007 4,533.69 4,533.27 71.2 8 PVC Scenic School Existing
D4-232-008 4,526.81 4,524.29 205.6 8 PVC Scenic School Existing
D4-251-001 4,541.56 4,541.03 564.16 54 RCP River Road Existing
D4-251-005 4,541.81 4,541.60 480.618 54 RCP River Road Existing
D4-251-008 4,542.29 4,541.81 571.671 54 RCP River Road Existing
D4-251-018 4,542.41 4,542.29 125.788 54 RCP River Road Existing

9/30/2009 96 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D4-251-019 4,541.60 4,541.56 91.184 54 RCP River Road Existing
D4-271-014 4,620.92 4,619.45 201.031 15 PVC 15th Street Existing
D4-271-015 4,619.45 4,616.97 339.939 15 PVC 15th Street Existing
D4-271-018 4,616.97 4,614.52 335.413 15 PVC 15th Street Existing
D4-271-021 4,614.52 4,610.76 515.485 15 PVC 15th Street Existing
E1-221-001 4,630.05 4,629.03 200.12 15 PVC Goat Wash Existing
E1-221-001A 4,628.98 4,626.63 403.702 15 PVC Goat Wash Existing
E1-222-004 4,626.53 4,616.86 202.35 14 DIP Goat Wash Existing
E1-222-005 4,616.76 4,611.53 275.05 15 PVC Goat Wash Existing
E1-222-006 4,611.53 4,609.83 157.276 15 PVC Goat Wash Existing
E1-222-007 4,609.72 4,606.39 307.041 15 PVC Goat Wash Existing
E1-222-011 4,606.39 4,599.71 311.698 18 PVC Goat Wash Existing
E1-222-012 4,599.62 4,597.21 392.36 18 PVC Goat Wash Existing
E1-231-012 4,627.63 4,623.16 231.896 8 PVC Connected Lakes Existing
E1-232-001 4,524.29 4,527.07 982.8 6 PVC Connected Lakes Existing
E1-232-025 4,527.07 4,532.08 1,164.80 6 PVC Connected Lakes Existing
E1-242-001 4,538.07 4,537.93 164.394 54 RCP River Road Existing
E1-242-002 4,539.59 4,539.31 123.689 24 Horizon Drive Existing
E1-251-001 4,540.69 4,538.07 625.102 54 RCP River Road Existing
E1-251-002 4,541.03 4,540.69 421.218 54 RCP River Road Existing
E1-251-003 4,540.76 4,539.90 516.239 24 Horizon Drive Existing
E1-251-004 4,541.65 4,540.89 508.531 24 Horizon Drive Existing
E1-251-007 4,543.10 4,542.09 361.751 24 CONCRETE Horizon Drive Existing
E1-251-018 4,544.60 4,543.17 379.857 24 CONCRETE Horizon Drive Existing
E1-251-019 4,545.14 4,544.64 131.2 24 CONCRETE Horizon Drive Existing
E1-251-020 4,545.20 4,545.14 21.386 24 CONCRETE Horizon Drive Existing
E1-251-021 4,545.79 4,545.20 200.146 24 CONCRETE Horizon Drive Existing
E1-251-023 4,546.77 4,545.79 326.95 24 CONCRETE Horizon Drive Existing
E1-251-025 4,539.90 4,539.74 99.122 24 Horizon Drive Existing
E1-271-068 4,628.02 4,625.04 408.4 15 PVC 15th Street Existing
E1-271-072 4,625.04 4,621.79 444.9 15 PVC 15th Street Existing
E1-271-076 4,621.79 4,620.92 119.097 15 PVC 15th Street Existing
E2-202-016 4,711.65 4,705.93 307.8 8 PVC Existing
E2-222-015 4,567.50 4,559.61 337.25 18 PVC Goat Wash Existing
E2-222-016 4,570.44 4,567.89 9.98 12 Goat Wash Existing
E2-222-017 4,579.68 4,572.72 83.02 18 PVC Goat Wash Existing
E2-222-028 4,593.04 4,591.61 73.964 8 PVC Connected Lakes Existing
E2-222-028A 4,596.12 4,593.14 154.521 8 PVC Connected Lakes Existing
E2-222-029 4,591.51 4,587.75 194.799 8 PVC Connected Lakes Existing
E2-222-030 4,587.65 4,586.97 35.03 8 PVC Connected Lakes Existing
E2-222-031 4,586.87 4,581.37 285.36 8 PVC Connected Lakes Existing
E2-222-036 4,559.30 4,555.83 176.628 18 PVC Goat Wash Existing
E2-222-037 4,555.76 4,548.93 333.084 18 PVC Goat Wash Existing
E2-222-040 4,571.36 4,567.89 163.213 8 PVC Connected Lakes Existing
E2-222-044 4,590.76 4,588.22 496.38 18 PVC Goat Wash Existing
E2-222-048 4,581.27 4,578.95 120.146 8 PVC Connected Lakes Existing
E2-222-050 4,578.85 4,571.46 129.166 8 PVC Connected Lakes Existing
E2-222-067 4,595.73 4,590.82 434.11 18 PVC Goat Wash Existing
E2-222-075 4,597.10 4,596.10 86.953 18 PVC Goat Wash Existing
E2-231-002 4,603.37 4,596.22 370.312 12 Connected Lakes Existing
E2-231-005 4,610.62 4,603.47 373.362 12 Connected Lakes Existing
E2-231-006 4,615.27 4,610.72 235.57 12 Connected Lakes Existing
E2-231-013 4,618.13 4,615.37 143.27 8 PVC Connected Lakes Existing
E2-231-021 4,623.06 4,618.23 249.903 8 PVC Connected Lakes Existing
E2-231-028 4,641.17 4,639.85 122.9 8 PVC Connected Lakes Existing

9/30/2009 97 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E2-231-029 4,639.69 4,638.76 95.054 8 PVC Connected Lakes Existing
E2-231-030 4,638.52 4,637.71 107.945 8 PVC Connected Lakes Existing
E2-231-031 4,637.60 4,632.91 315.864 8 PVC Connected Lakes Existing
E2-231-035 4,632.81 4,630.49 120.573 8 PVC Connected Lakes Existing
E2-231-037 4,630.39 4,627.73 137.563 8 PVC Connected Lakes Existing
E2-232-013 4,532.08 4,533.39 305.8 6 PVC Connected Lakes Existing
E2-232-014 4,533.39 4,643.59 1,085.30 6 PVC Connected Lakes Existing
E2-242-004 4,536.23 4,535.65 633.926 54 RCP River Road Existing
E2-242-011 4,536.71 4,536.23 604.045 54 RCP River Road Existing
E2-242-017 4,537.01 4,536.71 596.271 54 RCP River Road Existing
E2-242-024 4,537.65 4,537.01 552.418 54 RCP River Road Existing
E2-242-034 4,537.93 4,537.65 346.991 54 RCP River Road Existing
E2-251-027 4,542.09 4,541.72 192.634 24 Horizon Drive Existing
E2-251-058 4,547.27 4,547.03 36.867 24 CONCRETE Horizon Drive Existing
E2-252-192 4,557.18 4,548.58 654 18 PVC Horizon Drive Existing
E2-252-193 4,565.18 4,557.37 475.1 18 PVC Horizon Drive Existing
E2-252-194 4,567.93 4,565.18 167.9 18 PVC Horizon Drive Existing
E2-252-196 4,557.37 4,557.18 11.8 18 PVC Horizon Drive Existing
E2-271-073 4,640.61 4,637.43 435.912 15 PVC 15th Street Existing
E2-271-077 4,637.43 4,634.50 401.8 15 PVC 15th Street Existing
E2-271-081 4,634.50 4,631.30 437.4 15 PVC 15th Street Existing
E2-271-086 4,631.30 4,628.02 450.2 15 PVC 15th Street Existing
E3-202-008 4,702.45 4,700.84 163.377 10 PVC Existing
E3-202-008A 4,700.74 4,699.77 98.498 10 PVC Existing
E3-202-009 4,705.83 4,705.23 61.23 10 PVC Existing
E3-202-011 4,699.64 4,696.85 263.614 10 PVC Existing
E3-202-012 4,696.79 4,687.93 301.465 10 PVC Existing
E3-222-051 4,546.11 4,544.70 465.366 18 PVC Goat Wash Existing
E3-222-051A 4,547.31 4,546.11 274.16 18 PVC Goat Wash Existing
E3-222-065 4,548.83 4,547.41 187.682 18 PVC Goat Wash Existing
E3-231-006 4,544.56 4,542.00 900.02 21 Goat Wash Existing
E3-241-015 4,533.01 4,531.11 896.457 54 RCP River Road Existing
E3-241-022 4,534.22 4,533.01 657.05 54 RCP River Road Existing
E3-241-028 4,534.67 4,534.22 444.899 54 RCP River Road Existing
E3-241-034 4,537.66 4,536.64 203.95 18 DI 24 1/2 Road Existing
E3-241-036 4,539.03 4,537.66 247.017 18 PVC 24 1/2 Road Existing
E3-241-048 4,541.05 4,540.95 36.539 18 PVC 24 1/2 Road Existing
E3-241-049 4,540.95 4,539.03 252.56 18 24 1/2 Road Existing
E3-242-002 4,535.29 4,534.67 508.006 54 RCP River Road Existing
E3-242-012 4,535.65 4,535.29 210.281 54 RCP River Road Existing
E3-252-001 4,576.93 4,575.97 435.978 18 CIP Horizon Drive Existing
E3-252-003 4,575.97 4,575.03 422.07 18 CIP Horizon Drive Existing
E3-252-004 4,575.03 4,574.81 13.5 18 PVC Horizon Drive Existing
E3-252-084 4,574.81 4,567.93 418.9 18 PVC Horizon Drive Existing
E3-252-085 4,577.07 4,576.93 62.9 18 PVC Horizon Drive Existing
E3-271-068 4,645.72 4,643.65 282.3 15 PVC 15th Street Existing
E3-271-072 4,643.65 4,641.84 247.2 15 PVC 15th Street Existing
E3-271-074 4,641.84 4,640.61 168.9 15 PVC 15th Street Existing
E3-271-121 4,649.80 4,647.68 289.8 15 PVC 15th Street Existing
E3-271-122 4,649.90 4,649.80 21 15 PVC 15th Street Existing
E3-271-123 4,647.68 4,645.72 268.5 15 PVC 15th Street Existing
E4-202-001 4,687.84 4,682.01 194.078 12 PVC Existing
E4-202-002 4,681.87 4,674.32 398.454 12 PVC Existing
E4-202-003 4,674.21 4,671.73 131.626 12 PVC Existing
E4-202-007 4,667.94 4,664.29 186.042 12 PVC Existing

9/30/2009 98 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E4-202-009 4,671.73 4,668.17 189.387 12 PVC Existing
E4-202-013 4,664.14 4,658.33 295.528 12 PVC Existing
E4-202-014 4,656.10 4,646.58 340.628 12 PVC Existing
E4-231-005 4,542.00 4,539.69 145.009 21 DIP Goat Wash Existing
E4-231-006 4,539.27 4,532.41 428.663 21 DIP Goat Wash Existing
E4-231-007 4,531.58 4,530.60 501.23 20 DIP Goat Wash Existing
E4-231-008 4,532.18 4,531.58 197.882 20 DIP Goat Wash Existing
E4-232-016 4,529.10 4,528.53 572.95 54 RCP River Road Existing
E4-241-005 4,529.85 4,529.10 673.974 54 RCP River Road Existing
E4-241-016 4,531.11 4,529.85 543.693 54 RCP River Road Existing
E4-241-075 4,547.08 4,544.15 241.703 18 PVC 24 1/2 Road Existing
E4-241-077 4,544.15 4,543.11 355.847 18 PVC 24 1/2 Road Existing
E4-241-078 4,543.11 4,541.95 306.418 18 PVC 24 1/2 Road Existing
E4-241-079 4,541.95 4,541.82 54.874 18 PVC 24 1/2 Road Existing
E4-241-080 4,541.82 4,541.05 326.852 18 PVC 24 1/2 Road Existing
E4-241-081 4,547.62 4,547.08 97.941 18 24 1/2 Road Existing
E4-242-014 4,549.43 4,547.75 383.727 18 PVC Paradise Hills Existing
E4-242-029 4,550.42 4,549.43 380.382 18 PVC Paradise Hills Existing
E4-242-034 4,550.83 4,550.42 114.866 18 PVC Paradise Hills Existing
E4-242-036 4,550.91 4,550.83 20.664 18 PVC Paradise Hills Existing
E4-242-045 4,551.79 4,550.91 246.164 18 PVC Paradise Hills Existing
E4-242-057 4,552.92 4,551.79 378.446 18 PVC Paradise Hills Existing
E4-242-062 4,554.02 4,552.92 380.218 18 PVC Paradise Hills Existing
E4-242-069 4,554.85 4,554.02 378.84 18 PVC Paradise Hills Existing
E4-242-078 4,555.69 4,554.85 339.382 18 PVC Paradise Hills Existing
E4-251-001 4,555.79 4,555.69 38.606 18 PVC Paradise Hills Existing
E4-252-009 4,577.14 4,577.07 32.4 18 PVC Horizon Drive Existing
E4-252-010 4,577.18 4,577.14 21.09 18 PVC Horizon Drive Existing
E4-252-011 4,577.52 4,577.18 153.865 18 PVC Horizon Drive Existing
E4-252-013 4,581.79 4,581.35 74.39 18 RCP Horizon Drive Existing
E4-252-014 4,581.34 4,581.22 21.484 18 PVC Horizon Drive Existing
E4-252-019 4,581.14 4,580.06 386.843 18 PVC Horizon Drive Existing
E4-252-021 4,579.99 4,578.73 440.93 18 PVC Horizon Drive Existing
E4-252-023 4,578.66 4,577.52 502.758 18 PVC Horizon Drive Existing
E4-252-033 4,583.11 4,581.79 328.689 18 RCP Horizon Drive Existing
E4-252-035 4,587.99 4,583.11 328.853 18 RCP Horizon Drive Existing
E4-252-037 4,590.20 4,587.99 339.546 18 RCP Horizon Drive Existing
E4-271-058 4,665.16 4,664.59 291.395 15 PVC 15th Street Existing
E4-271-060 4,664.59 4,662.15 295.725 15 PVC 15th Street Existing
E4-271-062 4,662.15 4,659.19 261.908 15 PVC 15th Street Existing
E4-271-063 4,659.19 4,656.13 209.297 15 PVC 15th Street Existing
E4-271-064 4,651.17 4,649.90 227.6 15 PVC 15th Street Existing
F1-202-005 4,624.27 4,622.35 106.797 15 PVC Existing
F1-202-006 4,626.01 4,624.39 79.966 14 DIP Existing
F1-202-007 4,622.23 4,616.37 206.542 15 PVC Existing
F1-202-008 4,628.00 4,626.13 224.057 15 PVC Existing
F1-202-009 4,636.50 4,628.11 399.701 12 PVC Existing
F1-202-010 4,646.50 4,636.58 400.455 12 PVC Existing
F1-231-001 4,528.61 4,527.96 499.675 21 PVC Goat Wash Existing
F1-231-001A 4,529.72 4,528.61 499.05 20 DIP Goat Wash Existing
F1-231-002 4,530.60 4,529.72 500.42 20 DIP Goat Wash Existing
F1-232-001 4,526.89 4,526.32 528.047 54 RCP River Road Existing
F1-232-002 4,527.37 4,526.89 536.214 54 RCP River Road Existing
F1-232-008 4,530.29 4,530.09 24.2 15 PVC 24 Road Existing
F1-232-012 4,527.92 4,527.77 152.5 54 RCP River Road Existing

9/30/2009 99 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F1-232-013 4,531.41 4,530.37 346.368 15 PVC 24 Road Existing
F1-232-014 4,533.42 4,533.25 29.454 15 PVC 24 Road Existing
F1-232-017 4,533.11 4,531.82 401.242 15 PVC 24 Road Existing
F1-232-019 4,531.76 4,531.43 108.699 15 PVC 24 Road Existing
F1-232-033 4,528.53 4,527.92 581.216 54 RCP River Road Existing
F1-232-066 4,527.77 4,527.37 421.9 54 RCP River Road Existing
F1-241-050 4,552.55 4,549.66 223.434 15 PVC 24 1/2 Road Existing
F1-241-109 4,553.53 4,552.55 465 15 PVC 24 1/2 Road Existing
F1-241-110 4,554.75 4,553.71 470.8 15 PVC 24 1/2 Road Existing
F1-242-001 4,549.66 4,547.62 158.293 15 PVC 24 1/2 Road Existing
F1-251-003 4,555.90 4,555.79 45.953 18 PVC Paradise Hills Existing
F1-251-015 4,557.63 4,555.90 358.012 15 PVC Paradise Hills Existing
F1-251-023 4,559.69 4,557.63 391.271 15 PVC Paradise Hills Existing
F1-251-031 4,561.00 4,559.69 158.358 15 PVC Paradise Hills Existing
F1-251-033 4,561.58 4,561.00 121.7 15 VCP Paradise Hills Existing
F1-251-034 4,562.43 4,561.89 139.3 15 VCP Paradise Hills Existing
F1-251-039 4,564.24 4,562.43 344.859 15 VCP Paradise Hills Existing
F1-251-040 4,565.92 4,564.24 346.106 15 VCP Paradise Hills Existing
F1-251-041 4,566.47 4,565.92 108.666 15 VCP Paradise Hills Existing
F1-251-044 4,567.63 4,566.47 228.911 15 VCP Paradise Hills Existing
F1-251-047 4,569.24 4,567.63 339.218 15 VCP Paradise Hills Existing
F1-251-048 4,571.12 4,570.21 156.948 15 VCP Paradise Hills Existing
F1-251-049 4,572.58 4,571.60 219.6 15 VCP Paradise Hills Existing
F1-251-050 4,574.53 4,572.58 329.017 15 PVC Paradise Hills Existing
F1-251-068 4,570.21 4,569.24 168.1 15 VCP Paradise Hills Existing
F1-251-106 4,561.89 4,561.58 79.3 15 VCP Paradise Hills Existing
F1-251-108 4,571.60 4,571.12 107.6 12 Paradise Hills Existing
F1-252-017 4,592.37 4,590.20 209.067 18 RCP Horizon Drive Existing
F1-252-033 4,593.99 4,592.37 156.1 18 RCP Horizon Drive Existing
F1-252-039 4,598.44 4,593.99 545.1 18 RCP Horizon Drive Existing
F1-261-003 4,601.05 4,600.19 48.5 15 RCP Horizon Drive Existing
F1-261-004 4,600.19 4,598.44 112.8 18 RCP Horizon Drive Existing
F1-261-009 4,602.40 4,601.34 152.586 15 RCP Horizon Drive Existing
F1-261-026 4,603.63 4,602.40 176.4 15 RCP Horizon Drive Existing
F1-261-040 4,605.33 4,603.63 245 15 RCP Horizon Drive Existing
F1-261-048 4,607.00 4,605.33 241.9 15 RCP Horizon Drive Existing
F1-261-058 4,610.87 4,607.30 309.206 15 RCP Horizon Drive Existing
F1-261-064 4,613.31 4,610.91 239.998 15 RCP Horizon Drive Existing
F1-261-070 4,615.23 4,613.31 191.814 15 RCP Horizon Drive Existing
F1-261-075 4,615.99 4,615.23 100.106 15 RCP Horizon Drive Existing
F1-261-078 4,618.31 4,615.99 304.515 15 RCP Horizon Drive Existing
F1-261-081 4,620.40 4,619.21 215.201 15 RCP Horizon Drive Existing
F1-261-089 4,621.95 4,620.40 281.654 15 RCP Horizon Drive Existing
F1-261-095 4,624.44 4,623.16 229.141 15 RCP Horizon Drive Existing
F1-261-097 4,624.85 4,624.44 73.767 15 RCP Horizon Drive Existing
F1-261-106 4,625.38 4,624.85 96.038 15 RCP Horizon Drive Existing
F1-271-101 4,666.06 4,665.41 331.4 15 VCP 15th Street Existing
F1-271-103 4,665.41 4,665.16 83.7 15 PVC 15th Street Existing
F2-202-001 4,616.31 4,613.21 209.986 15 PVC Existing
F2-202-002 4,604.15 4,599.43 331.51 15 PVC Existing
F2-202-003 4,610.41 4,607.10 214.118 15 PVC Existing
F2-202-004 4,597.01 4,593.69 252.855 15 PVC Existing
F2-202-005 4,606.99 4,604.26 165.148 15 PVC Existing
F2-202-006 4,593.41 4,585.36 264.204 15 PVC Existing
F2-202-007 4,599.29 4,597.14 129.593 15 PVC Existing

9/30/2009 100 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F2-202-023 4,613.03 4,610.44 218.907 15 PVC Existing
F2-202-024 4,585.27 4,578.45 354.306 15 PVC Existing
F2-231-004 4,524.32 4,523.89 701.526 54 RCP River Road Existing
F2-231-010 4,525.21 4,524.32 831.316 54 RCP River Road Existing
F2-231-016 4,525.73 4,525.21 492.361 54 RCP River Road Existing
F2-231-023 4,526.32 4,525.73 610.769 54 RCP River Road Existing
F2-231-024 4,527.82 4,527.40 464.874 21 PVC Goat Wash Existing
F2-232-002 4,537.77 4,536.80 323.736 15 PVC 24 Road Existing
F2-232-003 4,536.76 4,535.92 287.951 15 PVC 24 Road Existing
F2-232-004 4,535.89 4,535.82 24.042 15 PVC 24 Road Existing
F2-232-005 4,535.76 4,534.87 326.196 15 PVC 24 Road Existing
F2-232-006 4,534.71 4,533.58 344.695 15 PVC 24 Road Existing
F2-232-007 4,538.55 4,538.01 257.185 15 PVC 24 Road Existing
F2-242-055 4,555.85 4,554.92 455 15 PVC 24 1/2 Road Existing
F2-242-056 4,557.08 4,556.03 434.7 15 PVC 24 1/2 Road Existing
F2-251-012 4,583.65 4,583.39 37.851 15 PVC Paradise Hills Existing
F2-251-016 4,581.40 4,579.28 324.064 15 PVC Paradise Hills Existing
F2-251-017 4,579.28 4,577.52 248.854 15 PVC Paradise Hills Existing
F2-251-018 4,576.98 4,574.53 320.095 15 PVC Paradise Hills Existing
F2-251-028 4,583.39 4,581.40 285.885 15 PVC Paradise Hills Existing
F2-252-027 4,577.52 4,576.98 76.522 15 PVC Paradise Hills Existing
F2-261-053 4,635.22 4,630.88 317.242 15 RCP Horizon Drive Existing
F2-262-011 4,640.09 4,635.32 502.594 15 RCP Horizon Drive Existing
F2-262-017 4,644.05 4,640.09 263.515 15 RCP Horizon Drive Existing
F2-262-020 4,646.00 4,644.05 130.282 15 RCP Horizon Drive Existing
F2-262-029 4,650.32 4,646.00 408.262 15 RCP Horizon Drive Existing
F2-262-032 4,651.58 4,650.32 299.694 15 RCP Horizon Drive Existing
F2-262-038 4,655.55 4,653.48 291.494 15 RCP Horizon Drive Existing
F3-202-006 4,578.39 4,577.44 64.452 15 PVC Existing
F3-202-007 4,577.44 4,573.23 286.902 15 PVC Existing
F3-211-010 4,573.13 4,568.35 259.579 15 PVC Existing
F3-211-011 4,567.19 4,563.42 253.38 15 PVC Existing
F3-211-012 4,563.08 4,561.63 90.79 15 PVC Existing
F3-211-013 4,561.45 4,557.41 280.014 15 PVC Existing
F3-222-007 4,522.40 4,521.71 701.166 54 RCP River Road Existing
F3-222-008 4,523.05 4,522.40 694.179 54 RCP River Road Existing
F3-222-008A 4,523.59 4,523.05 478.3 54 RCP River Road Existing
F3-222-019 4,521.71 4,521.18 595.681 54 RCP River Road Existing
F3-231-015 4,523.89 4,523.59 478.3 54 RCP River Road Existing
F3-232-001 4,538.86 4,538.60 76.227 15 PVC 24 Road Existing
F3-232-002 4,539.70 4,538.93 323.998 15 PVC 24 Road Existing
F3-232-003 4,540.54 4,539.72 319.242 15 PVC 24 Road Existing
F3-232-004 4,548.18 4,546.81 339 16 HDPE 24 Road Existing
F3-232-005 4,546.75 4,545.78 342.7 16 HDPE 24 Road Existing
F3-232-006 4,545.74 4,544.53 294.9 16 HDPE 24 Road Existing
F3-232-007 4,544.53 4,540.56 330.3 15 PVC 24 Road Existing
F3-241-004 4,559.45 4,559.19 27.9 15 PVC 24 1/2 Road Existing
F3-241-005 4,560.25 4,559.60 309 15 PVC 24 1/2 Road Existing
F3-241-006 4,561.28 4,560.44 339.5 15 PVC 24 1/2 Road Existing
F3-242-010 4,558.20 4,557.28 444.8 15 PVC 24 1/2 Road Existing
F3-242-011 4,559.03 4,558.38 304.6 15 PVC 24 1/2 Road Existing
F3-251-023 4,590.13 4,587.17 444.571 15 PVC Paradise Hills Existing
F3-251-024 4,585.33 4,583.65 324.392 15 PVC Paradise Hills Existing
F3-251-082 4,587.17 4,585.33 130.938 15 PVC Paradise Hills Existing
F3-252-001 4,593.68 4,592.21 150.027 15 PVC Paradise Hills Existing

9/30/2009 101 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F3-252-003 4,592.21 4,590.13 212.839 15 PVC Paradise Hills Existing
F3-262-038 4,659.00 4,655.55 301.662 15 RCP Horizon Drive Existing
F3-262-052 4,660.53 4,659.00 369.623 15 RCP Horizon Drive Existing
F3-262-057 4,664.20 4,660.53 327.869 15 RCP Horizon Drive Existing
F3-262-063 4,672.06 4,665.70 301.202 15 RCP Horizon Drive Existing
F3-271-152 4,675.11 4,673.60 300.514 15 RCP Horizon Drive Existing
F3-271-152A 4,673.60 4,672.36 293.2 15 RCP Horizon Drive Existing
F3-271-153 4,675.60 4,675.26 20.2 15 PVC Horizon Drive Existing
F4-0232-BV 4,552.06 4,551.69 317.28 12 24 Road Existing
F4-211-002 4,556.72 4,551.06 252.56 15 PVC Existing
F4-211-003 4,544.08 4,543.65 21.976 15 PVC Existing
F4-211-004 4,538.94 4,527.02 159.9 15 PVC Existing
F4-211-005 4,526.75 4,523.36 133.463 15 PVC Existing
F4-211-006 4,517.22 4,516.63 93.04 15 PVC Existing
F4-211-007 4,516.33 4,511.16 344.892 15 PVC Existing
F4-211-013 4,523.75 4,519.02 99.45 15 PVC Existing
F4-211-014 4,518.73 4,517.70 106.895 15 PVC Existing
F4-211-015 4,543.65 4,541.94 87.543 15 PVC Existing
F4-221-022 4,519.88 4,519.04 670.202 54 RCP River Road Existing
F4-222-003 4,520.51 4,519.88 671.416 54 RCP River Road Existing
F4-222-013 4,521.18 4,520.51 603.094 54 RCP River Road Existing
F4-232-004 4,551.59 4,551.15 352.6 12 PVC 24 Road Existing
F4-232-005 4,551.10 4,549.36 308 12 HDPE 24 Road Existing
F4-232-006 4,549.28 4,548.22 336.6 16 HDPE 24 Road Existing
F4-241-002 4,558.40 4,557.49 81.5 10 PVC 24 Road Existing
F4-241-003 4,560.16 4,558.53 405.014 10 PVC 24 Road Existing
F4-241-004 4,561.33 4,560.16 394.781 10 PVC 24 Road Existing
F4-241-005 4,562.70 4,561.33 399.963 10 PVC 24 Road Existing
F4-241-006 4,565.23 4,562.70 400.357 10 PVC 24 Road Existing
F4-241-007 4,566.91 4,565.23 399.734 10 PVC 24 Road Existing
F4-241-008 4,568.35 4,566.91 387.401 10 PVC 24 Road Existing
F4-241-009 4,562.23 4,561.47 351.5 15 PVC 24 1/2 Road Existing
F4-241-010 4,563.15 4,562.45 300 15 PVC 24 1/2 Road Existing
F4-241-011 4,564.41 4,563.36 350 15 PVC 24 1/2 Road Existing
F4-251-016 4,605.10 4,601.99 346.138 15 PVC Paradise Hills Existing
F4-251-022 4,601.99 4,599.02 349.287 15 PVC Paradise Hills Existing
F4-251-023 4,599.02 4,596.44 347.188 15 PVC Paradise Hills Existing
F4-252-003 4,596.44 4,593.68 367.786 15 PVC Paradise Hills Existing
F4-252-005 4,608.55 4,605.10 352.928 15 PVC Paradise Hills Existing
F4-271-034 4,700.50 4,699.60 93.054 15 RCP Horizon Drive Existing
F4-271-034A 4,699.51 4,698.60 104.1 15 RCP Horizon Drive Existing
F4-271-069 4,696.03 4,692.78 410 15 PVC Horizon Drive Existing
F4-271-070 4,680.25 4,675.60 487.7 15 PVC Horizon Drive Existing
F4-271-072 4,684.12 4,681.27 601.5 15 PVC Horizon Drive Existing
F4-271-073 4,691.57 4,685.07 573.1 15 PVC Horizon Drive Existing
F4-271-075 4,698.60 4,696.09 288.8 15 RCP Horizon Drive Existing
G1-211-001 4,507.06 4,515.66 3,785.00 12 DIP Existing
G1-211-003 4,504.06 4,503.70 286.8 15 PVC Existing
G1-221-001 4,516.73 4,516.37 663.61 54 RCP River Road Existing
G1-221-005 4,517.71 4,516.73 679.583 54 RCP River Road Existing
G1-221-010 4,518.56 4,517.71 678.534 54 RCP River Road Existing
G1-221-029 4,519.04 4,518.56 656.197 54 RCP River Road Existing
G1-232-012 4,552.92 4,552.15 388.96 12 24 Road Existing
G1-241-001 4,557.49 4,554.47 74.11 12 PVC 24 Road Existing
G1-241-002 4,568.73 4,568.45 59.204 10 PVC 24 Road Existing

9/30/2009 102 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
G1-242-001 4,570.26 4,568.83 502.365 10 PVC 24 Road Existing
G1-242-006 4,571.33 4,570.26 338.988 10 PVC 24 Road Existing
G1-242-014 4,572.57 4,571.33 324.818 10 PVC 24 Road Existing
G1-242-025 4,573.81 4,572.57 303.367 10 PVC 24 Road Existing
G1-242-028 4,573.88 4,573.81 17.876 10 PVC 24 Road Existing
G1-242-038 4,574.89 4,573.88 340.89 10 PVC 24 Road Existing
G1-242-045 4,575.95 4,574.89 334.396 10 PVC 24 Road Existing
G1-252-004 4,614.01 4,610.79 319.997 12 PVC Paradise Hills Existing
G1-252-005 4,610.79 4,608.55 354.666 15 PVC Paradise Hills Existing
G1-252-006 4,615.08 4,614.01 165.574 12 PVC Paradise Hills Existing
G1-252-007 4,616.78 4,615.08 299.53 12 PVC Paradise Hills Existing
G1-252-008 4,617.98 4,616.78 170.134 12 PVC Paradise Hills Existing
G1-252-009 4,620.11 4,617.98 310.157 12 PVC Paradise Hills Existing
G1-252-011 4,621.45 4,620.11 231.896 12 PVC Paradise Hills Existing
G1-271-007 4,700.96 4,700.50 47.954 15 RCP Horizon Drive Existing
G1-271-013 4,702.45 4,700.96 155.242 15 RCP Horizon Drive Existing
G1-271-030 4,703.94 4,702.45 263.253 15 RCP Horizon Drive Existing
G1-271-042 4,704.45 4,703.98 92.726 15 RCP Horizon Drive Existing
G1-271-047 4,710.11 4,705.74 312.814 15 RCP Horizon Drive Existing
G1-272-045 4,713.46 4,710.19 588.76 15 RCP Horizon Drive Existing
G1-272-065 4,713.80 4,713.46 61.828 15 RCP Horizon Drive Existing
G1-272-066 4,713.99 4,713.80 34.243 15 RCP Horizon Drive Existing
G2-212-001 4,511.84 4,511.66 433.386 54 RCP River Road Existing
G2-212-002 4,512.35 4,512.14 80.065 54 RCP River Road Existing
G2-212-002A 4,512.14 4,511.84 445.326 54 RCP River Road Existing
G2-212-014A 4,516.55 4,513.85 145.763 18 RCP River Road Existing
G2-212-015 4,515.25 4,515.05 87.97 54 RCP River Road Existing
G2-212-032 4,515.90 4,515.45 384.9 54 RCP River Road Existing
G2-212-035 4,516.04 4,515.90 143.992 54 RCP River Road Existing
G2-212-038 4,516.31 4,516.04 241.638 54 RCP River Road Existing
G2-212-041 4,516.37 4,516.31 85.641 54 RCP River Road Existing
G2-212-047 4,515.45 4,515.25 293.6 54 RCP River Road Existing
G2-252-043 4,624.69 4,623.00 234.356 12 PVC Paradise Hills Existing
G2-252-044 4,626.85 4,624.69 348.074 12 PVC Paradise Hills Existing
G2-252-045 4,623.00 4,621.45 231.404 12 PVC Paradise Hills Existing
G2-252-046 4,629.20 4,626.85 356.962 12 PVC Paradise Hills Existing
G2-252-047 4,636.54 4,629.20 355.814 12 PVC Paradise Hills Existing
G2-272-014 4,715.85 4,713.99 357.684 15 RCP Horizon Drive Existing
G2-272-036 4,720.62 4,718.80 363.686 15 RCP Horizon Drive Existing
G2-272-049 4,721.87 4,720.62 247.902 15 RCP Horizon Drive Existing
G2-272-055 4,724.49 4,724.00 123.886 15 RCP Horizon Drive Existing
G2-272-068 4,724.93 4,724.49 111.717 15 RCP Horizon Drive Existing
G2-272-080 4,731.50 4,727.50 342 15 RCP Horizon Drive Existing
G3-211-015 4,511.57 4,511.17 336.364 54 RCP River Road Existing
G3-211-018 4,511.17 4,510.87 256.89 54 RCP River Road Existing
G3-212-006 4,515.66 4,514.91 32.997 15 PVC Existing
G3-212-007 4,511.66 4,511.57 231.076 54 RCP River Road Existing
G3-252-026 4,642.80 4,639.47 305.106 12 PVC Paradise Hills Existing
G3-252-027 4,650.29 4,642.80 189.617 12 PVC Paradise Hills Existing
G3-252-028 4,639.47 4,638.48 164.295 12 PVC Paradise Hills Existing
G3-252-029 4,638.48 4,636.54 299.53 12 PVC Paradise Hills Existing
G3-252-030 4,657.84 4,650.29 240.621 12 PVC Paradise Hills Existing
G3-252-031 4,659.59 4,657.84 252.101 12 PVC Paradise Hills Existing
G3-252-032 4,661.34 4,659.59 313.765 12 PVC Paradise Hills Existing
G4-252-008 4,662.47 4,661.34 158.588 12 PVC Paradise Hills Existing

9/30/2009 103 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future PWWF System

ID From Invert To Invert Length Pipe 
Diameter Pipe Material Interceptor Name Scenario

(feet) (feet) (feet) (inches)
G4-252-008A 4,663.19 4,662.47 102.303 12 PVC Paradise Hills Existing
G4-261-008 4,679.32 4,677.37 178.662 8 PVC Paradise Hills Existing
G4-261-015 4,677.17 4,676.45 180.334 8 PVC Paradise Hills Existing
G4-261-016 4,676.25 4,675.92 121.524 8 PVC Paradise Hills Existing
G4-261-017 4,675.82 4,669.37 214.2 12 PVC Paradise Hills Existing
G4-261-018 4,667.52 4,666.30 195.652 12 PVC Paradise Hills Existing
G4-261-020 4,666.30 4,664.93 200.736 12 PVC Paradise Hills Existing
G4-261-021 4,664.93 4,663.19 228.485 12 PVC Paradise Hills Existing
G4-261-029 4,669.37 4,667.52 313.8 12 PVC Paradise Hills Existing
H1-261-006 4,701.96 4,701.33 74.3 10 PVC Paradise Hills Existing
H1-261-008 4,697.93 4,697.73 6 10 PVC Paradise Hills Existing
H1-261-009 4,697.63 4,692.71 360.308 8 PVC Paradise Hills Existing
H1-261-010 4,692.71 4,689.30 350.074 8 PVC Paradise Hills Existing
H1-261-011 4,688.00 4,682.72 388.483 8 PVC Paradise Hills Existing
H1-261-012 4,682.52 4,680.37 208.5 8 PVC Paradise Hills Existing
H1-261-015 4,680.17 4,679.52 66.3 8 PVC Paradise Hills Existing
H1-261-025 4,701.02 4,698.18 225.5 10 PVC Paradise Hills Existing
H1-262-023 4,705.38 4,701.96 335.675 10 PVC Paradise Hills Existing

Notes:
1) All gravity lines have an "n-value" of 0.013
2) All force mains have a "C-value" of 110

9/30/2009 104 of 181
Future Pipe wo Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID Description Type Bottom 
Elevation

Minimum 
Level

Maximum 
Level Initial Level Diameter

(feet) (feet) (feet) (feet) (feet)
9000 Connected Lakes LS 0: Cylindrical 4,518.81 0 18 0.5 6
9006 Lime Kiln Gulch LS 0: Cylindrical 4,516.82 0 15.5 0.5 6
9008 Rosevale LS 0: Cylindrical 4,530.00 0 15 3 6
9010 Tiara Rado LS 0: Cylindrical 4,487.25 1 24 1 8
9014 21 Road LS 0: Cylindrical 4,509.19 1 10 1 6
9016 Monument Road LS 0: Cylindrical 4,636.26 1 15 1 6
9018 C Road LS 0: Cylindrical 4,668.39 1 10 1 6

ID Description Pump Type Pump 
Capacity

(mgd)
5016 Redlands Village Pump #1 0: Constant Capacity 0.279
5018 Redlands Village Pump #2 0: Constant Capacity 0.279
5020 Rosevale Pump #1 0: Constant Capacity 0.684
5022 Rosevale Pump #2 0: Constant Capacity 0.684
5024 Tiara Rado Pump #1 0: Constant Capacity 3.272
5026 Tiara Rado Pump #2 0: Constant Capacity 3.272
5038 Connected Lakes Pump #1 0: Constant Capacity 0.212
5040 Connected Lakes Pump #2 0: Constant Capacity 0.212
5046 21 Road Pump #1 0: Constant Capacity 0.35
5048 21 Road Pump #2 0: Constant Capacity 0.35
5050 Monument Road Pump #1 0: Constant Capacity 0.1
5052 Monument Road Pump #2 0: Constant Capacity 0.1
5054 C Road Pump#1 0: Constant Capacity 0.35
5056 C Road Pump#2 0: Constant Capacity 0.35
5058 Connected Lakes Pump #4 0: Constant Capacity 0.001
5060 Connected Lakes Pump #3 0: Constant Capacity 0.001

Wet Well Input Information Future PWWF System Scenarios

Pump Input Information Future PWWF System Scenarios

9/30/2009 105 of 181
Future PWWF WW Pump Input,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

0C2-261-013 C2-261-013 C3-261-021 0.302 32:30 hr 1.402 0.344 0.196 0.084
0G1-271-041 G1-271-042 G1-271-041 2.769 32:30 hr 4.249 0.957 0.766 0.934

1003 1612 1614 0.339 32:30 hr 2.369 0.355 0.426 0.378
1005 1614 1660 0.494 32:45 hr 2.608 0.441 0.529 0.55
1009 1620 D4-232-007 0.831 33:15 hr 4.974 0.364 0.364 0.283
101 64 66 0.586 32:47 hr 2.597 0.667 1 1.5
1011 1622 1620 0.831 33:14 hr 2.967 0.541 0.541 0.57
1013 1624 1622 0.848 33:05 hr 2.981 0.548 0.548 0.582
1015 1626 1624 0.857 33:02 hr 2.986 0.551 0.551 0.588
1017 1628 1626 0.86 33:01 hr 2.994 0.552 0.552 0.589
1019 1630 1628 0.865 32:48 hr 3.001 0.553 0.553 0.591
1021 1632 1630 0.869 32:47 hr 3.001 0.555 0.555 0.595
1023 1634 1632 0.882 32:47 hr 3.015 0.56 0.56 0.603
1025 1636 1634 0.896 32:48 hr 3.016 0.567 0.567 0.615
1027 1638 1636 0.902 32:47 hr 3.03 0.568 0.568 0.617
1029 1640 1638 0.922 32:33 hr 3.762 0.487 0.487 0.478
103 66 68 0.578 32:48 hr 2.56 0.667 1 1.067
1031 1642 1640 0.937 32:31 hr 6.487 0.407 0.611 0.691
1033 1644 1642 0.954 32:31 hr 6.512 0.412 0.619 0.704
1035 1646 1644 0.962 32:30 hr 6.523 0.415 0.622 0.709
1037 1648 1646 0.982 32:32 hr 5.545 0.488 0.733 0.887
1039 1650 1648 0.996 32:31 hr 5.555 0.494 0.741 0.899
1041 1652 1650 1.006 32:31 hr 5.561 0.498 0.747 0.908
1043 1654 1652 1.009 32:31 hr 5.563 0.5 0.749 0.911
1045 1656 1654 1.006 32:31 hr 6.583 0.427 0.641 0.742
1047 1658 1656 0.997 32:29 hr 6.984 0.403 0.605 0.681
1049 1676 1658 1.003 32:15 hr 6.992 0.405 0.607 0.684
105 68 70 0.569 33:03 hr 2.521 0.667 1 1.123
1051 1566 G3-211-015 2.686 34:13 hr 3.04 0.969 0.554 0.592
1053 1660 9018 0.662 32:58 hr 2.787 0.532 0.638 0.737
1057 1190 G1-211-003 0.101 33:11 hr 2.703 0.148 0.222 0.108
1061 1144 140 0.11 32:49 hr 3.486 0.132 0.198 0.086
1063 1158 802 0.404 33:08 hr 4.452 0.254 0.305 0.202
1065 1344 D2-251-014 0.163 32:53 hr 4.042 0.143 0.172 0.064
1069 1356 D2-251-014 0.076 32:49 hr 2.967 0.114 0.171 0.064
107 70 74 0.577 33:00 hr 7.378 0.252 0.378 0.304
1071 1364 D2-251-014 0.121 33:44 hr 1.408 0.271 0.407 0.348
1073 1596 SS_5 6.243 33:43 hr 3.597 1.594 0.797 0.974
1075 1378 804 2.545 34:56 hr 4.592 0.824 0.659 0.771
1077 916 G1-221-010 1.085 34:25 hr 3.249 0.547 0.438 0.397
1087 G2-212-001 G3-211-015 0 00:00 hr 0 0 0 0
1093 D3-281-006 D2-271-039 0 00:00 hr 0 0 0 0
1097 D1-262-025 D2-252-085 0 00:00 hr 0 0 0 0
1105 1668 1676 0.229 33:43 hr 3.685 0.194 0.232 0.118
1107 14 1676 0.469 32:14 hr 18.027 0.115 0.173 0.065
1109 1688 1686 0.145 32:17 hr 4.481 0.115 0.115 0.028
111 74 76 0.578 33:00 hr 7.128 0.259 0.389 0.319
1111 1686 1684 0.264 32:32 hr 4.653 0.169 0.169 0.062
1113 1684 1682 0.346 32:35 hr 3.382 0.255 0.255 0.143
1115 1682 1680 0.539 32:30 hr 8.042 0.19 0.19 0.079
1117 1680 1678 0.725 32:40 hr 3.194 0.458 0.458 0.43
1119 1678 1700 0.758 32:44 hr 3.575 0.435 0.435 0.392
1121 1700 E2-222-050 0.765 32:54 hr 5.729 0.309 0.309 0.208
1123 1672 D3-281-006 0.559 34:10 hr 2.713 0.383 0.307 0.204
1125 1278 1302 1.092 33:07 hr 2.799 0.718 0.718 0.865
113 76 78 0.59 33:00 hr 8.491 0.231 0.347 0.259
1131 1118 1730 0.069 34:52 hr 0.307 0.667 1.000 2.794
1133 1730 1732 0.069 36:37 hr 0.305 0.667 1.000 2.778
1135 1732 1734 0.063 36:49 hr 2.102 0.127 0.191 0.08
1137 1734 1736 0.062 36:52 hr 2.338 0.116 0.174 0.066
1139 1736 1738 0.06 37:09 hr 1.894 0.133 0.199 0.087
1141 1738 1740 0.058 37:12 hr 2.997 0.094 0.141 0.043

9/30/2009 106 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

1143 1742 140 0.114 32:45 hr 3.044 0.148 0.222 0.108
1145 1740 1742 0.058 37:20 hr 2.435 0.109 0.163 0.058
115 78 80 0.592 33:00 hr 8.783 0.226 0.339 0.248
117 80 82 0.592 33:00 hr 8.816 0.226 0.338 0.247
119 82 E2-222-016 0.592 32:59 hr 8.815 0.226 0.338 0.247
121 132 134 0.27 32:15 hr 7.124 0.15 0.225 0.111
123 134 136 0.27 32:15 hr 9.814 0.12 0.179 0.07
125 136 9006 0.291 32:15 hr 5.501 0.19 0.285 0.177
127 140 9006 0.243 32:31 hr 2.942 0.262 0.394 0.327
137 150 48 0.592 32:31 hr 3.674 0.448 0.672 0.793
139 C1-261-020 770 5.289 34:12 hr 4.067 1.223 0.611 0.691
141 770 772 5.294 34:15 hr 4.314 1.165 0.582 0.642
143 772 774 5.297 34:16 hr 3.583 1.367 0.683 0.811
145 774 776 5.304 34:17 hr 3.206 1.519 0.759 0.925
147 776 778 5.321 34:18 hr 3.971 1.254 0.627 0.718
153 778 780 5.304 34:18 hr 3.449 1.417 0.708 0.85
155 780 C2-261-001 5.29 34:28 hr 3.089 1.572 0.786 0.96
157 C2-261-001 C3-261-013 2.446 34:31 hr 8.619 0.546 0.546 0.58
161 802 9000 0.451 33:18 hr 2.609 0.411 0.493 0.488
163 SS_3 C3-271-012 9.847 35:32 hr 3.104 2.5 1 1.03
165 SS_1_A C3-271-007 9.8 35:32 hr 6.95 1.667 1 1.904
167 SS_4 SS_3 9.859 35:32 hr 3.107 2.5 1 1.037
169 SS_5 SS_4 9.87 35:30 hr 4.861 2 1 1.844
171 SS_6 SS_5 3.819 35:18 hr 2.834 1.26 0.63 0.723
173 804 SS_8 3.926 35:02 hr 2.844 1.287 0.643 0.745
175 SS_8 SS_7 3.87 35:04 hr 2.836 1.274 0.637 0.734
177 SS_7 SS_6 3.822 35:17 hr 2.83 1.262 0.631 0.725
181 810 812 0.293 32:42 hr 1.977 0.333 0.333 0.239
183 812 1316 0.317 33:01 hr 2.02 0.348 0.348 0.26
185 814 F2-231-004 0.455 33:20 hr 2.342 0.408 0.408 0.349
483 1130 1132 0.141 32:21 hr 1.623 0.227 0.227 0.113
485 1132 1422 0.144 32:38 hr 1.634 0.23 0.23 0.116
487 1134 1136 0.019 32:16 hr 1.059 0.09 0.135 0.039
489 1136 1138 0.023 32:32 hr 1.929 0.067 0.101 0.021
491 1138 1140 0.052 32:27 hr 2.265 0.105 0.157 0.054
493 1140 1142 0.075 32:30 hr 2.524 0.126 0.189 0.078
495 1142 1144 0.087 32:30 hr 2.639 0.135 0.203 0.09
497 1146 1148 0.179 32:17 hr 7.088 0.113 0.169 0.062
499 1148 D4-221-009 0.245 32:30 hr 6.494 0.149 0.224 0.11
501 1150 1152 0.13 32:22 hr 3.557 0.146 0.219 0.105
503 1152 1154 0.243 32:34 hr 4.439 0.194 0.292 0.185
505 1154 1156 0.337 32:34 hr 4.867 0.231 0.346 0.257
507 1156 1158 0.381 32:31 hr 5.032 0.246 0.369 0.29
525 1176 1178 0.008 32:18 hr 1.619 0.036 0.054 0.006
527 1178 1180 0.009 32:26 hr 1.711 0.039 0.059 0.007
529 1180 1182 0.011 32:27 hr 1.82 0.043 0.064 0.008
531 1182 1184 0.062 32:30 hr 3.053 0.097 0.146 0.046
533 1184 1186 0.068 32:36 hr 2.455 0.12 0.18 0.071
535 1186 1188 0.067 32:53 hr 2.445 0.119 0.179 0.07
537 1188 1190 0.068 32:53 hr 2.717 0.112 0.168 0.061
567 1220 1222 0 00:00 hr 0 0 0 0
569 1222 1224 0.059 32:32 hr 1.48 0.156 0.234 0.12
57 E3-202-BV E3-202-010 0.41 32:30 hr 3.463 0.308 0.37 0.291
571 1224 1226 0.096 32:45 hr 1.842 0.188 0.283 0.174
573 1226 1228 0.42 33:05 hr 2.7 0.434 0.651 0.759
575 1228 1230 0.525 33:20 hr 2.879 0.428 0.513 0.523
577 1230 9014 0.556 33:44 hr 2.683 0.474 0.569 0.619
581 1236 1238 0.016 32:24 hr 1.374 0.065 0.098 0.02
583 1238 1240 0.052 32:35 hr 2.508 0.098 0.147 0.047
585 1240 1572 0.099 32:45 hr 1.713 0.202 0.303 0.199
587 1242 1244 0.488 33:03 hr 2.6 0.438 0.525 0.543
589 1244 1246 0.762 33:03 hr 2.908 0.513 0.513 0.522

9/30/2009 107 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

591 1246 1248 0.882 32:47 hr 2.858 0.585 0.585 0.646
595 1252 1254 1.719 34:01 hr 3.197 0.716 0.477 0.461
597 1254 1250 1.768 34:03 hr 3.43 0.693 0.462 0.436
599 1256 1258 0.072 32:35 hr 2.553 0.121 0.182 0.072
601 1258 1260 0.196 32:35 hr 3.255 0.208 0.312 0.211
603 1260 1262 0.44 32:44 hr 2.534 0.412 0.494 0.49
605 1262 1264 1.07 33:05 hr 3.142 0.636 0.636 0.733
607 1264 1266 1.331 33:13 hr 3.494 0.606 0.484 0.474
609 1266 1268 1.627 33:29 hr 3.67 0.683 0.546 0.579
613 1248 1250 0.979 32:57 hr 2.973 0.618 0.618 0.702
615 1272 1274 0.396 32:33 hr 3.608 0.327 0.49 0.483
617 1274 1276 0.462 32:55 hr 3.748 0.358 0.537 0.563
619 1276 1278 0.688 32:53 hr 4.076 0.467 0.7 0.838
627 1284 1286 0.251 32:21 hr 2.711 0.286 0.429 0.382
629 1286 1288 0.254 32:42 hr 2.72 0.288 0.432 0.388
631 1288 1290 0.259 32:56 hr 2.732 0.291 0.437 0.395
633 1290 1292 0.276 33:18 hr 2.781 0.302 0.453 0.421
635 1292 1294 0.284 33:24 hr 2.8 0.307 0.46 0.434
637 1294 1296 0.284 33:37 hr 3.514 0.258 0.388 0.318
639 1296 1298 0.3 33:38 hr 3.567 0.266 0.399 0.336
641 1298 1300 0.386 33:53 hr 3.602 0.264 0.264 0.153
643 1300 1302 0.449 33:48 hr 3.76 0.285 0.285 0.178
645 1302 1304 1.54 33:10 hr 3.397 0.695 0.556 0.596
647 1304 1306 1.543 33:29 hr 3.399 0.696 0.557 0.598
649 1308 1310 0.018 32:24 hr 1.838 0.06 0.09 0.017
651 1310 1312 0.036 32:47 hr 1.061 0.12 0.12 0.03
653 1312 1298 0.082 32:37 hr 1.341 0.178 0.178 0.069
655 1314 1302 0.066 32:24 hr 1.281 0.158 0.158 0.054
657 1316 814 0.341 33:13 hr 2.063 0.361 0.361 0.279
673 1332 1334 0.103 32:37 hr 1.861 0.196 0.294 0.188
677 1338 1334 0.004 32:11 hr 1.355 0.024 0.036 0.002
679 1334 1340 0.11 32:53 hr 2.896 0.15 0.225 0.111
681 1340 9016 0.108 33:00 hr 3.001 0.144 0.216 0.103
685 1346 1348 0.043 32:17 hr 3.893 0.064 0.096 0.019
687 1348 1344 0.058 32:42 hr 1.471 0.155 0.232 0.118
689 1350 1352 0.013 32:18 hr 2.123 0.044 0.065 0.009
691 1352 1354 0.043 32:28 hr 2.738 0.082 0.122 0.032
693 1354 1356 0.054 32:34 hr 1.435 0.148 0.222 0.108
695 1358 1360 0 00:00 hr 0 0 0 0
697 1360 1362 0.061 32:21 hr 3.032 0.096 0.144 0.045
699 1362 1364 0.091 32:29 hr 2.965 0.129 0.194 0.082
707 1372 1374 0.679 32:30 hr 3.068 0.449 0.449 0.416
709 1374 1376 1.477 32:42 hr 5 0.564 0.564 0.611
711 1380 1378 1.52 33:05 hr 6.774 0.407 0.326 0.23
713 1376 1380 1.538 33:01 hr 3.463 0.684 0.547 0.581
715 1382 1376 0.203 33:25 hr 2.086 0.297 0.446 0.409
717 1384 1382 0.109 33:05 hr 1.909 0.201 0.301 0.197
719 1386 1384 0.031 32:25 hr 2.153 0.077 0.115 0.028
727 1396 1398 2.764 32:43 hr 4.747 0.86 0.688 0.819
733 1404 1406 0.095 32:27 hr 1.956 0.178 0.267 0.156
735 1406 B2-272-021 0.267 32:41 hr 2.974 0.28 0.42 0.368
749 1422 1424 0.145 32:47 hr 1.635 0.23 0.23 0.116
751 1424 1426 0.144 32:43 hr 1.639 0.229 0.229 0.115
753 1426 E4-202-001 0.144 32:46 hr 1.64 0.229 0.229 0.115
757 1428 BV-105 0.389 09:39 hr 1.849 0.48 0.576 0.631
759 1428 1430 0.294 09:37 hr 1.694 0.48 0.719 0.867
761 1430 D2-252-004 0.294 09:44 hr 3.229 0.283 0.424 0.374
763 G2-212-014 G2-212-003 24.569 37:30 hr 12.62 1.474 0.59 0.654
773 B2-282-047 B2-282-046 1.083 32:33 hr 3.536 0.582 0.582 0.64
775 B2-282-046 B2-282-041 1.071 32:45 hr 4.837 0.45 0.45 0.416
777 B2-282-041 B2-282-037 1.06 32:47 hr 2.088 1 1 2.007
779 B2-282-037 B2-282-036 1.054 32:47 hr 3.119 0.632 0.632 0.726

9/30/2009 108 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

781 B2-282-036 B2-282-003 1.046 32:47 hr 3.085 0.634 0.634 0.729
785 B2-282-003 B2-281-013 1.04 32:59 hr 3.082 0.631 0.631 0.725
787 B2-281-013 B2-281-027 1.041 33:01 hr 3.491 0.569 0.569 0.618
789 B2-281-027 B2-281-006 1.038 33:00 hr 3.255 0.601 0.601 0.674
791 B2-281-006 B2-281-005 1.037 33:03 hr 2.892 0.665 0.665 0.781
793 B2-281-005 B2-281-004 1.028 33:03 hr 2.974 0.644 0.644 0.746
795 B2-281-004 B2-281-003 1.014 33:01 hr 2.873 0.656 0.656 0.766
797 B2-281-003 B2-281-002 1.249 33:01 hr 2.461 1 1 1
799 B2-281-002 B2-281-029 1.252 33:02 hr 2.861 0.804 0.804 0.983
801 B2-281-029 B2-281-001 1.249 33:00 hr 2.461 1 1 2.331
803 B2-281-001 B2-281-022 1.254 33:04 hr 2.47 1 1 1.079
805 B2-281-022 B2-281-020 1.253 33:13 hr 3.408 0.68 0.68 0.806
807 B2-281-020 B2-272-030 1.259 33:18 hr 2.481 1 1 1.394
809 B2-272-030 B2-272-029 1.269 33:19 hr 3.181 0.733 0.733 0.888
811 B2-272-029 B2-272-028 1.267 33:15 hr 2.496 1 1 1.009
813 B2-272-028 B2-272-027 1.361 33:29 hr 3.237 0.772 0.772 0.942
85 48 50 0.662 32:32 hr 2.935 0.667 1 1.337
87 50 52 0.639 32:46 hr 2.833 0.667 1 1.614
889 B2-272-008 B2-272-005 1.174 33:01 hr 2.55 0.704 0.563 0.608
89 52 54 0.638 32:47 hr 2.83 0.667 1 1.276
891 B2-272-005 B2-271-022 1.178 33:02 hr 2.949 0.629 0.503 0.505
893 B2-271-022 B2-271-031 1.265 33:02 hr 2.604 0.736 0.589 0.652
895 B2-271-031 B2-271-020 1.264 33:00 hr 3.834 0.542 0.433 0.39
897 B2-271-020 B2-271-019 1.261 32:59 hr 6.62 0.362 0.29 0.183
91 54 56 0.632 32:46 hr 2.802 0.667 1 1.244
93 56 58 0.627 32:47 hr 2.777 0.667 1 1.177
943 1558 1560 2.652 33:51 hr 3.566 0.845 0.483 0.471
945 1560 1562 2.651 33:45 hr 3.33 0.892 0.509 0.516
947 1562 1564 2.654 33:50 hr 3.33 0.893 0.51 0.517
949 1564 1566 2.653 34:00 hr 3.33 0.892 0.51 0.517
95 58 60 0.614 32:47 hr 2.723 0.667 1 1.106
951 1250 1558 2.651 33:35 hr 3.354 0.887 0.507 0.511
953 1268 1568 1.654 33:31 hr 3.519 0.716 0.573 0.625
955 1568 1570 1.705 33:32 hr 3.543 0.73 0.584 0.645
957 1570 1252 1.708 33:38 hr 3.171 0.803 0.643 0.744
959 1572 1242 0.198 32:46 hr 2.072 0.293 0.44 0.4
961 1306 G1-241-002 1.55 33:31 hr 3.385 0.701 0.561 0.604
963 1574 1396 1.758 32:30 hr 4.298 0.64 0.512 0.521
965 1398 1576 2.912 32:46 hr 7.434 0.619 0.495 0.492
967 1576 1578 3.023 32:55 hr 6.729 0.69 0.552 0.59
969 1578 1580 3 33:06 hr 5.959 0.758 0.607 0.683
97 60 62 0.603 32:47 hr 2.672 0.667 1 1.137
971 1580 1394 3.061 33:06 hr 5.984 0.768 0.615 0.697
973 1394 1582 3.657 33:22 hr 4.635 0.978 0.652 0.76
975 1582 1584 3.647 33:24 hr 4.637 0.976 0.651 0.757
977 1584 1586 3.599 33:35 hr 4.62 0.968 0.645 0.748
979 1586 1588 3.531 33:41 hr 4.606 0.954 0.636 0.733
981 1588 1590 3.508 33:53 hr 4.596 0.951 0.634 0.729
987 1590 1596 3.451 34:23 hr 5.981 0.756 0.504 0.507
99 62 64 0.594 32:48 hr 2.635 0.667 1 1.242

B1-272-001 B1-272-001 B1-272-010 0.757 32:46 hr 2.568 0.563 0.563 0.609
B1-272-002 B1-272-002 B1-272-001 0.674 32:47 hr 2.844 0.531 0.637 0.734
B1-272-003 B1-272-003 B1-272-002 0.675 32:46 hr 2.718 0.553 0.663 0.779
B1-272-005 B1-272-005 B1-272-003 0.669 32:46 hr 2.872 0.523 0.628 0.719
B1-272-007 B1-272-007 B1-272-005 0.665 32:34 hr 2.46 0.597 0.716 0.863
B1-272-010 B1-272-010 B1-272-012 0.762 32:46 hr 2.836 0.523 0.523 0.539
B1-281-001 B1-281-001 B1-272-007 0.648 32:33 hr 2.709 0.535 0.642 0.744
B1-281-002 B1-281-002 B1-281-001 0.646 32:33 hr 2.737 0.529 0.635 0.731
B1-281-004 B1-281-004 B1-281-002 0.646 32:33 hr 3.25 0.459 0.55 0.586
B1-281-005 B1-281-005 B1-281-004 0.414 32:31 hr 2.836 0.36 0.432 0.388
B1-281-006 B1-281-006 B1-281-005 0.408 32:31 hr 2.76 0.364 0.437 0.395
B1-281-007 B1-281-007 B1-281-006 0.402 32:30 hr 3.57 0.297 0.356 0.272

9/30/2009 109 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B1-281-009 B1-281-009 B1-281-007 0.396 32:31 hr 3.516 0.297 0.356 0.272
B1-281-010 B1-281-010 B1-281-009 0.384 32:16 hr 3.448 0.294 0.353 0.268
B1-292-001 B1-292-001 B1-292-002 0.034 32:20 hr 0.964 0.131 0.157 0.054
B1-292-002 B1-292-002 B1-292-003 0.035 32:33 hr 0.873 0.143 0.172 0.064
B1-292-003 B1-292-003 B1-292-004 0.065 32:34 hr 1.262 0.17 0.203 0.091
B1-292-004 B1-292-004 B1-292-010 0.175 32:29 hr 2.752 0.197 0.237 0.123
B1-292-010 B1-292-010 B1-292-011 0.187 32:31 hr 2.828 0.202 0.242 0.129
B1-292-011 B1-292-011 B1-292-012 0.201 32:30 hr 4.213 0.161 0.193 0.081
B1-292-012 B1-292-012 B1-292-013 0.212 32:31 hr 2.698 0.229 0.275 0.165
B1-292-013 B1-292-013 B1-292-014 0.23 32:30 hr 2.536 0.282 0.423 0.374
B1-292-014 B1-292-014 B1-292-015 0.231 32:31 hr 2.154 0.287 0.344 0.254
B1-292-015 B1-292-015 B1-292-016 0.23 32:30 hr 2.737 0.24 0.288 0.181
B1-292-016 B1-292-016 B2-292-023 0.23 32:30 hr 3.813 0.209 0.313 0.213
B2-271-019 B2-271-019 B3-271-059 3.097 33:01 hr 3.904 1.25 1 1.414
B2-272-004 B2-272-004 B2-271-019 1.682 33:02 hr 3.075 0.814 0.651 0.758
B2-272-007 B2-272-007 B2-272-004 1.672 33:02 hr 3.057 0.814 0.651 0.759
B2-272-009 B2-272-009 B2-272-007 1.662 32:59 hr 3.068 0.807 0.646 0.75
B2-272-012 B1-272-012 B1-272-013 0.793 32:48 hr 2.847 0.477 0.382 0.31
B2-272-013 B1-272-013 B1-272-015 0.821 32:45 hr 3.023 0.469 0.375 0.299
B2-272-014 B2-272-014 B2-272-009 1.657 33:01 hr 2.461 0.99 0.792 0.967
B2-272-015 B1-272-015 B1-272-016 0.894 32:49 hr 2.712 0.542 0.433 0.39
B2-272-016 B1-272-016 B2-272-021 0.925 32:50 hr 2.487 0.595 0.476 0.459
B2-272-017 B2-272-017 B2-272-008 1.178 32:48 hr 2.649 0.685 0.548 0.582
B2-272-021 B2-272-021 B2-272-017 1.188 32:47 hr 2.683 0.682 0.546 0.579
B2-272-027 B2-272-027 B2-272-033 1.57 33:03 hr 3.094 1 1 1.167
B2-272-033 B2-272-033 B2-272-014 1.59 33:30 hr 3.913 0.746 0.746 0.906
B2-282-048 B2-282-048 B2-282-047 1.114 32:33 hr 3.138 0.659 0.659 0.772
B2-282-051 B2-282-051 B2-282-048 1.134 32:32 hr 3.259 0.648 0.648 0.753
B2-282-054 B2-282-054 B2-282-051 1.129 32:32 hr 3.313 0.636 0.636 0.734
B2-291-024 B2-291-024 B2-291-045 0.412 33:00 hr 3.295 0.295 0.295 0.189
B2-291-025 B2-291-025 B2-291-026 0.42 33:03 hr 2.703 0.345 0.345 0.257
B2-291-026 B2-291-026 B2-291-027 0.417 33:16 hr 0.986 0.776 0.776 0.947
B2-291-027 B2-291-027 B2-291-028 0.431 33:20 hr 1.954 0.449 0.449 0.415
B2-291-028 B2-291-028 B2-291-029 0.437 33:29 hr 1.92 0.459 0.459 0.432
B2-291-029 B2-291-029 B2-291-030 0.442 33:28 hr 2.682 0.36 0.36 0.278
B2-291-030 B2-291-030 B2-282-054 0.452 33:32 hr 2.18 0.428 0.428 0.381
B2-291-045 B2-291-045 B2-291-025 0.411 33:03 hr 0.931 0.811 0.811 0.99
B2-292-001 B2-292-001 B2-292-002 0.154 32:31 hr 2.046 0.222 0.266 0.155
B2-292-002 B2-292-002 B2-292-003 0.167 32:32 hr 2.162 0.226 0.272 0.161
B2-292-003 B2-292-003 B2-292-004 0.172 32:32 hr 1.658 0.28 0.336 0.243
B2-292-004 B2-292-004 B2-292-010 0.169 32:30 hr 2.832 0.175 0.175 0.067
B2-292-008 B2-292-008 B2-292-009 0.39 32:52 hr 1.392 0.541 0.541 0.571
B2-292-009 B2-292-009 B2-291-024 0.411 32:50 hr 2.323 0.38 0.38 0.306
B2-292-010 B2-292-010 B2-292-026 0.385 32:40 hr 2.013 0.403 0.403 0.341
B2-292-011 B2-292-011 B2-292-010 0.229 32:45 hr 2.447 0.289 0.433 0.389
B2-292-012 B2-292-012 B2-292-011 0.229 32:33 hr 2.173 0.316 0.474 0.456
B2-292-017 B2-292-017 BV-292-013 0.23 32:30 hr 2.777 0.263 0.395 0.329
B2-292-018 B2-292-018 B2-292-017 0.232 32:31 hr 2.806 0.262 0.394 0.327
B2-292-022 B2-292-022 B2-292-018 0.232 32:31 hr 3.194 0.239 0.358 0.275
B2-292-023 B2-292-023 B2-292-022 0.229 32:30 hr 3.683 0.213 0.32 0.222
B2-292-026 B2-292-026 B2-292-008 0.385 32:45 hr 2.152 0.383 0.383 0.311
B2-301-001 B2-301-001 B2-292-001 0.144 32:17 hr 1.852 0.228 0.273 0.163
B3-262-023 B3-262-023 B4-262-031 5.019 33:43 hr 4.394 1.5 1 1.179
B3-262-027 B3-262-027 B3-262-023 4.987 33:35 hr 4.366 1.5 1 2.126
B3-262-031 B3-262-031 B3-262-027 4.968 33:33 hr 4.35 1.5 1 2.104
B3-271-003 B3-271-003 B3-262-031 3.25 33:31 hr 4.098 1.25 1 1.466
B3-271-006 B3-271-006 B3-271-003 3.246 33:31 hr 4.092 1.25 1 1.464
B3-271-018 B3-271-018 B3-271-006 3.229 33:31 hr 4.071 1.25 1 1.456
B3-271-026 B3-271-026 B4-271-011 3.204 33:15 hr 4.04 1.25 1 1.311
B3-271-032 B3-271-032 B3-271-026 3.16 33:17 hr 3.984 1.25 1 1.421
B3-271-039 B3-271-039 B3-271-032 3.136 33:17 hr 3.953 1.25 1 1.416
B3-271-042 B3-271-042 B3-271-039 3.111 33:15 hr 3.923 1.25 1 1.405

9/30/2009 110 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

B3-271-045 B3-271-045 B3-271-042 3.1 33:01 hr 3.908 1.25 1 1.387
B3-271-054 B3-271-054 B3-271-045 3.105 33:01 hr 3.915 1.25 1 1.302
B3-271-058 B3-271-058 B3-271-054 3.106 33:01 hr 3.916 1.25 1 1.26

B3-271-058A B3-271-063 B3-271-058 3.095 33:01 hr 3.903 1.25 1 1.399
B3-271-063 B3-271-059 B3-271-063 3.096 33:01 hr 3.904 1.25 1 1.396
B4-261-014 B4-261-014 C1-261-058 5.201 34:01 hr 6.557 1.25 1 1.605
B4-262-001 B4-262-001 B4-261-014 5.196 34:01 hr 6.551 1.25 1 1.603
B4-262-011 B4-262-011 B4-262-044 5.126 34:01 hr 5.257 1.194 0.796 0.973
B4-262-016 B4-262-016 B4-262-011 5.067 34:00 hr 5.259 1.18 0.786 0.961
B4-262-022 B4-262-022 B4-262-016 5.066 33:46 hr 5.254 1.18 0.787 0.961
B4-262-024 B4-262-024 B4-262-022 5.031 33:46 hr 4.405 1.5 1 1.61
B4-262-028 B4-262-028 B4-262-024 5.021 33:48 hr 4.396 1.5 1 2.23
B4-262-030 B4-262-030 B4-262-028 5.027 33:45 hr 4.401 1.5 1 2.234
B4-262-031 B4-262-031 B4-262-114 5.023 33:45 hr 4.398 1.5 1 1.693
B4-262-036 B4-262-036 B4-262-037 1.553 33:15 hr 3.06 1 1 1.431
B4-262-037 B4-262-037 B4-262-038 1.57 33:19 hr 3.093 1 1 1.446
B4-262-038 B4-262-038 B3-262-031 1.574 33:20 hr 3.1 1 1 1.449
B4-262-043 B4-262-044 B4-262-001 5.138 34:01 hr 6.478 1.25 1 1.586
B4-262-114 B4-262-114 B4-262-030 5.025 33:46 hr 4.399 1.5 1 1.455
B4-271-001 B4-271-001 B4-262-036 1.55 33:14 hr 3.053 1 1 1.424
B4-271-011 B4-271-011 B3-271-018 3.214 33:18 hr 4.052 1.25 1 1.449
B4-271-028 B4-271-028 B4-271-147 1.413 32:46 hr 2.783 1 1 1.153
B4-271-033 B4-271-033 B4-271-028 1.411 32:48 hr 2.78 1 1 1.152
B4-271-128 B4-271-128 B4-271-001 1.549 33:04 hr 3.052 1 1 1.426
B4-271-135 B4-271-135 B4-271-128 1.559 33:04 hr 3.07 1 1 1.273
B4-271-138 B4-271-138 B4-271-135 1.527 33:03 hr 3.009 1 1 1.246
B4-271-143 B4-271-143 B4-271-138 1.511 33:02 hr 2.977 1 1 1.234
B4-271-145 B4-271-145 B4-271-143 1.499 33:01 hr 2.954 1 1 1.223
B4-271-146 B4-271-146 B4-271-145 1.491 32:48 hr 2.937 1 1 1.217
B4-271-147 B4-271-147 B4-271-146 1.491 32:48 hr 2.936 1 1 1.217
B4-271-148 B4-271-148 B4-271-033 1.395 32:46 hr 2.749 1 1 1.139
B4-272-004 B4-272-004 B4-272-094 1.351 32:46 hr 2.662 1 1 1.103
B4-272-039 B4-272-039 B4-272-092 1.05 32:30 hr 2.582 0.747 0.747 0.907
B4-272-040 B4-272-040 B4-272-039 0.985 32:30 hr 2.527 0.718 0.718 0.864
B4-272-044 B4-272-044 B4-272-040 0.979 32:32 hr 2.551 0.707 0.707 0.848
B4-272-048 B4-272-048 B4-272-044 0.947 32:31 hr 2.354 0.739 0.739 0.896
B4-272-086 B4-272-086 B4-272-004 1.14 32:48 hr 2.743 0.763 0.763 0.93
B4-272-091 B4-272-091 B4-272-096 1.064 32:31 hr 2.717 0.721 0.721 0.869
B4-272-092 B4-272-092 B4-272-095 1.062 32:32 hr 2.583 0.755 0.755 0.919
B4-272-093 B4-272-093 B4-271-148 1.382 32:46 hr 2.722 1 1 1.128
B4-272-094 B4-272-094 B4-272-093 1.371 32:45 hr 2.701 1 1 1.123
B4-272-095 B4-272-095 B4-272-091 1.059 32:31 hr 2.707 0.72 0.72 0.868
B4-272-096 B4-272-096 B4-272-086 1.087 32:35 hr 2.726 0.733 0.733 0.887
B4-281-054 B4-281-054 B4-272-048 0.919 32:31 hr 2.525 0.674 0.674 0.796
B4-281-057 B4-281-057 B4-281-054 0.871 32:31 hr 2.594 0.628 0.628 0.72

BV-105 BV-105 D2-252-004 0.389 09:45 hr 3.44 0.298 0.357 0.273
BV-292-013 BV-292-013 B2-292-012 0.231 32:31 hr 2.365 0.298 0.447 0.412
C1-221-018 C1-221-018 C2-221-030 0.32 32:31 hr 2.192 0.33 0.33 0.235
C1-221-019 C1-221-019 C1-221-018 0.322 32:16 hr 2.315 0.319 0.319 0.22
C1-261-028 C1-261-028 C1-261-020 5.275 34:02 hr 4.619 1.5 1 1.001
C1-261-030 C1-261-030 C1-261-028 5.276 34:00 hr 4.619 1.5 1 1.002
C1-261-058 C1-261-058 C1-261-062 5.205 34:00 hr 6.562 1.25 1 1.606
C1-261-060 C1-261-060 C1-261-030 5.263 34:00 hr 4.608 1.5 1 1.001
C1-261-062 C1-261-062 C1-261-060 5.205 34:01 hr 6.562 1.25 1 1.606
C1-281-035 C1-281-035 B4-281-057 0.805 32:16 hr 2.283 0.833 1 1.133
C2-221-030 C2-221-030 C2-221-037 0.325 32:34 hr 2.078 0.347 0.347 0.259
C2-221-031 C2-221-031 C3-221-003 0.331 32:45 hr 6.956 0.15 0.15 0.048
C2-221-032 C2-221-032 C2-221-065 0.322 32:45 hr 2.685 0.286 0.286 0.179
C2-221-033 C2-221-033 C2-221-032 0.326 32:48 hr 2.006 0.356 0.356 0.272
C2-221-034 C2-221-034 C2-221-033 0.324 32:46 hr 2.016 0.354 0.354 0.268
C2-221-035 C2-221-035 C2-221-034 0.319 32:40 hr 2.976 0.264 0.264 0.153
C2-221-037 C2-221-037 C2-221-035 0.32 32:37 hr 1.539 0.429 0.429 0.383

9/30/2009 111 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

C2-221-065 C2-221-065 C2-221-031 0.328 32:45 hr 4.213 0.211 0.211 0.097
C2-261-001A C2-261-001 C3-261-013 2.843 34:31 hr 8.949 0.547 0.468 0.447
C2-261-024 C2-261-024 C2-261-013 0.195 32:29 hr 1.191 0.259 0.115 0.028
C3-212-031 C3-212-031 C4-212-059 0.414 32:45 hr 3.853 0.264 0.264 0.153
C3-221-003 C3-221-003 C3-221-004 0.389 32:44 hr 4.324 0.233 0.233 0.119
C3-221-004 C3-221-004 C3-221-030 0.391 32:45 hr 4.331 0.234 0.234 0.12
C3-221-005 C3-221-005 C3-221-006 0.411 32:43 hr 4.445 0.238 0.238 0.124
C3-221-006 C3-221-006 C3-212-031 0.415 32:45 hr 4.12 0.253 0.253 0.14
C3-221-030 C3-221-030 C3-221-005 0.407 32:43 hr 4.383 0.239 0.239 0.125
C3-252-002 C3-252-002 C4-252-003 13.741 36:33 hr 4.331 2.5 1 1.334
C3-261-001 C3-261-001 C3-252-001 0.907 32:52 hr 1.923 0.6 0.343 0.253
C3-261-002 C3-261-002 C3-252-002 13.75 36:32 hr 5.351 2.25 1 1.568
C3-261-004 C3-261-004 C3-261-001 0.913 32:45 hr 1.928 0.602 0.344 0.254
C3-261-005 C3-261-005 C3-261-002 13.752 36:30 hr 5.351 2.25 1 1.258
C3-261-007 C3-261-007 C3-261-004 0.982 32:34 hr 1.971 0.625 0.357 0.273
C3-261-008 C3-261-008 C3-261-005 13.771 36:19 hr 5.359 2.25 1 2.129
C3-261-009 C3-261-009 C3-261-008 13.793 36:17 hr 5.367 2.25 1 2.131
C3-261-010 C3-261-010 C3-261-009 13.799 36:15 hr 5.37 2.25 1 2.128
C3-261-011 C3-261-011 C3-261-007 1.04 32:33 hr 1.998 0.645 0.369 0.29
C3-261-012 C3-261-012 C3-261-010 13.801 36:14 hr 4.35 2.5 1 1.635

C3-261-012A C3-261-012 C3-261-011 0 00:00 hr 0 0 0 0
C3-261-013 C3-261-013 C3-261-012 13.804 36:15 hr 9.789 1.667 1 1.246
C3-261-015 C3-261-015 C3-261-011 1.078 32:32 hr 2.018 0.658 0.376 0.301
C3-261-019 C3-261-019 C3-261-015 1.097 32:32 hr 2.026 0.664 0.38 0.306
C3-261-021 C3-261-021 C3-261-019 1.103 32:30 hr 2.029 0.667 0.381 0.308
C3-261-031 C3-261-031 C3-261-013 9.557 36:20 hr 6.778 1.667 1 2.503
C3-261-035 C3-261-035 C2-261-024 0.196 32:29 hr 1.196 0.258 0.115 0.028
C3-261-040 C3-261-040 C3-261-031 9.563 36:15 hr 6.782 1.667 1 2.503
C3-261-043 C3-261-043 C3-261-035 0.196 32:29 hr 1.198 0.258 0.115 0.028
C3-261-050 C3-261-050 C3-261-075 0.197 32:29 hr 1.323 0.365 0.439 0.398
C3-261-056 C3-261-056 C3-261-050 0.2 32:16 hr 1.47 0.342 0.411 0.353
C3-261-062 C3-261-062 C3-261-040 9.585 36:19 hr 6.797 1.667 1 2.496
C3-261-075 C3-261-075 C3-261-076 0.196 32:28 hr 2.528 0.21 0.21 0.097
C3-261-076 C3-261-076 C3-261-043 0.197 32:30 hr 1.324 0.365 0.438 0.397
C3-262-007 C3-262-007 C3-262-009 9.596 36:01 hr 6.806 1.667 1 2.501
C3-262-009 C3-262-009 C3-261-062 9.586 36:17 hr 6.798 1.667 1 2.509
C3-262-033 C3-262-033 C3-262-007 9.638 36:04 hr 6.835 1.667 1 2.527
C3-262-041 C3-262-041 C3-262-033 9.648 36:00 hr 6.842 1.667 1 1.627
C3-262-046 C3-262-046 C3-262-041 9.659 36:01 hr 6.85 1.667 1 1.654
C3-262-051 C3-262-051 C3-262-046 9.659 36:00 hr 6.85 1.667 1 1.559
C3-262-061 C3-262-061 C3-262-051 9.664 36:01 hr 6.854 1.667 1 1.557
C3-262-070 C3-262-070 C3-262-071 9.664 36:00 hr 6.854 1.667 1 2.112
C3-262-071 C3-262-071 C3-262-061 9.664 36:01 hr 6.854 1.667 1 1.511
C3-262-074 C3-262-074 C3-262-070 9.713 35:50 hr 6.888 1.667 1 2.423
C3-271-001 C3-271-001 C3-262-074 9.753 35:48 hr 6.917 1.667 1 2.409
C3-271-003 C3-271-003 C3-271-001 9.769 35:46 hr 6.928 1.667 1 2.417
C3-271-004 C3-271-004 C3-271-003 9.761 35:45 hr 6.923 1.667 1 2.413
C3-271-007 C3-271-007 C3-271-004 9.76 35:45 hr 6.922 1.667 1 2.425
C3-271-010 C3-271-010 SS_1_A 9.803 35:30 hr 6.952 1.667 1 1.174
C3-271-012 C3-271-012 C3-271-010 9.809 35:30 hr 6.956 1.667 1 1.119
C4-212-059 C4-212-059 C4-212-060 0.415 32:46 hr 4.757 0.228 0.228 0.114
C4-212-060 C4-212-060 D4-232-020 0.44 32:45 hr 4.247 0.258 0.258 0.145
C4-212-061 C4-212-061 C4-221-001 0.47 32:44 hr 4.4 0.263 0.263 0.152
C4-221-001 C4-221-001 D1-212-032 0.476 32:45 hr 5.603 0.224 0.224 0.11
C4-221-011 D4-232-020 C4-212-061 0.467 32:43 hr 4.319 0.266 0.266 0.154
C4-252-001 C4-252-001 D1-252-019 13.675 36:49 hr 4.31 2.5 1 1.358
C4-252-002 C4-252-002 D1-252-042 0.793 33:06 hr 1.853 0.559 0.319 0.221
C4-252-003 C4-252-003 C4-252-008 13.723 36:31 hr 4.325 2.5 1 1.05
C4-252-004 C4-252-004 C4-252-002 0.823 33:03 hr 1.871 0.57 0.326 0.23
C4-252-005 C4-252-005 C4-252-006 13.689 36:32 hr 4.315 2.5 1 1.218
C4-252-006 C4-252-006 C4-252-001 13.677 36:45 hr 4.311 2.5 1 1.036
C4-252-007 C3-252-001 C4-252-007 0.865 32:50 hr 1.899 0.585 0.334 0.241

9/30/2009 112 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

C4-252-007A C4-252-007 C4-252-004 0.84 33:04 hr 1.883 0.576 0.329 0.234
C4-252-008 C4-252-008 C4-252-005 13.71 36:32 hr 4.321 2.5 1 1.215
D1-212-011 D1-212-011 D1-212-012 0.512 32:45 hr 5.108 0.252 0.252 0.139
D1-212-012 D1-212-012 D2-212-011 0.519 32:45 hr 4.615 0.273 0.273 0.163
D1-212-032 D1-212-032 D1-212-011 0.5 32:46 hr 3.705 0.312 0.312 0.211
D1-242-011 D1-242-011 D1-242-030 0.04 32:28 hr 2.865 0.069 0.083 0.014
D1-242-017 D1-242-017 D1-242-011 0.036 32:21 hr 2.709 0.067 0.08 0.013
D1-242-018 D1-242-018 D1-242-017 0.032 32:15 hr 2.736 0.061 0.073 0.011
D1-242-019 D1-242-019 D1-242-018 0.024 32:15 hr 1.74 0.064 0.064 0.008
D1-242-030 D1-242-030 D1-242-031 0.044 32:30 hr 3.154 0.07 0.083 0.014
D1-242-031 D1-242-031 D1-251-023 0 00:00 hr 0 0 0 0

D1-242-031A D1-242-031 D1-251-023 0.049 32:26 hr 3.17 0.081 0.121 0.031
D1-251-001 D1-262-049 D1-262-030 0.459 32:31 hr 2.197 0.336 0.192 0.081
D1-251-005 D1-251-023 D1-251-005 0.042 32:28 hr 2.432 0.08 0.097 0.019

D1-251-005A D1-251-023 D1-251-005 0.038 32:35 hr 2.424 0.081 0.122 0.032
D1-251-005B D1-251-005 D2-251-014 0.071 32:30 hr 2.399 0.116 0.139 0.042
D1-252-001 D1-252-001 D2-252-002 13.612 36:59 hr 5.841 1.722 0.689 0.82
D1-252-004 D1-252-004 D1-252-001 13.624 36:47 hr 4.294 2.5 1 1.194
D1-252-005 D1-252-005 D2-252-014 0.76 33:31 hr 1.811 0.52 0.26 0.148
D1-252-008 D1-252-008 D1-252-005 0.764 33:30 hr 1.812 0.522 0.261 0.149

D1-252-008A D1-252-010 D1-252-008 0.765 33:31 hr 1.812 0.522 0.261 0.149
D1-252-009 D1-252-009 D1-252-004 13.639 36:47 hr 4.299 2.5 1 1.217
D1-252-010 D1-252-011 D1-252-010 0.76 33:31 hr 1.83 0.547 0.313 0.212
D1-252-011 D1-252-016 D1-252-011 0.766 33:32 hr 1.834 0.549 0.314 0.214
D1-252-015 D1-252-015 D1-252-009 13.644 36:45 hr 4.301 2.5 1 1.21
D1-252-018 D1-252-018 D1-252-015 13.659 36:47 hr 4.305 2.5 1 1.335
D1-252-019 D1-252-019 D1-252-018 13.667 36:46 hr 4.308 2.5 1 1.089
D1-252-023 D1-252-023 D1-252-016 0.765 33:19 hr 1.834 0.549 0.314 0.213
D1-252-031 D1-252-031 D1-252-023 0.774 33:16 hr 1.84 0.552 0.315 0.216
D1-252-036 D1-252-036 D1-252-031 0.782 33:16 hr 1.845 0.555 0.317 0.218
D1-252-041 D1-252-041 D1-252-036 0.785 33:16 hr 1.848 0.556 0.318 0.219
D1-252-042 D1-252-042 D1-252-041 0.789 33:21 hr 1.85 0.558 0.319 0.22
D1-252-050 D1-252-050 D2-252-067 0.86 32:45 hr 2.178 0.475 0.211 0.098
D1-252-053 D1-252-053 D2-252-085 5.151 34:16 hr 2.537 2 1 1.076
D1-252-056 D1-252-056 D1-252-053 5.153 34:15 hr 3.61 1.324 0.662 0.777
D1-252-057 D1-252-057 D1-252-056 5.153 34:15 hr 4.775 1.05 0.525 0.542
D1-252-059 D1-252-059 D1-252-057 5.133 34:14 hr 4.705 1.059 0.529 0.55
D1-261-001 D1-261-001 D1-252-059 5.133 34:15 hr 5.201 0.978 0.489 0.481
D1-261-003 D1-261-003 D1-252-050 0.865 32:49 hr 2.018 0.503 0.223 0.109
D1-261-006 D1-261-006 D1-261-001 5.032 34:15 hr 9.514 0.614 0.307 0.205
D1-261-008 D1-261-008 D1-261-006 5.027 34:15 hr 5.112 0.975 0.488 0.479
D1-261-020 D1-261-020 D1-261-003 0.707 32:50 hr 1.903 0.455 0.202 0.089
D1-261-021 D1-261-021 D1-261-008 5.008 34:15 hr 5.07 0.979 0.489 0.482
D1-261-023 D1-261-023 D1-261-020 0.668 32:46 hr 1.831 0.449 0.2 0.087
D1-261-036 D1-261-036 D1-261-021 4.986 34:16 hr 4.658 1.043 0.521 0.536
D1-261-037 D1-261-037 D1-261-023 0.649 32:46 hr 1.887 0.431 0.192 0.08
D1-261-052 D1-261-052 D1-261-036 4.962 34:05 hr 2.444 2 1 1.123
D1-261-059 D1-261-059 D1-261-037 0.64 32:35 hr 1.751 0.45 0.2 0.088
D1-261-061 D1-261-061 D1-261-059 0.637 32:43 hr 3.604 0.272 0.121 0.031
D1-261-075 D1-261-075 D1-261-052 4.955 34:03 hr 3.564 1.294 0.647 0.752
D1-261-084 D1-261-084 D1-261-061 0.63 32:34 hr 1.821 0.433 0.192 0.081
D1-261-103 D1-261-103 D1-261-075 4.952 34:02 hr 4.588 1.05 0.525 0.542
D1-261-116 D1-262-001 D1-261-116 0.516 32:32 hr 1.739 0.43 0.246 0.132

D1-261-116A D1-261-116 D1-261-084 0.592 32:34 hr 1.832 0.457 0.261 0.149
D1-261-117 D1-261-117 D1-261-103 4.939 34:00 hr 6.32 0.818 0.409 0.351
D1-261-128 D1-261-128 D1-261-117 4.917 34:01 hr 2.422 2 1 1.002
D1-262-025 D1-262-025 D1-261-128 4.862 33:53 hr 2.395 2 1 1.446
D1-262-030 D1-262-030 D1-262-001 0.469 32:32 hr 1.736 0.402 0.23 0.116
D1-262-040 D1-262-040 D1-262-025 4.836 33:47 hr 3.453 1.303 0.651 0.759
D1-262-067 D1-262-067 D1-262-040 4.828 33:47 hr 4.329 1.078 0.539 0.566
D1-262-079 D1-262-079 D1-262-049 0.424 32:18 hr 2.131 0.325 0.186 0.075
D1-262-088 D1-262-088 D1-262-067 4.83 33:47 hr 3.333 1.343 0.671 0.791

9/30/2009 113 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D1-262-100 D1-262-100 D1-262-088 4.822 33:47 hr 3.56 1.266 0.633 0.728
D1-271-018 D1-271-017 D1-271-055 4.843 33:33 hr 3.485 1.294 0.647 0.751
D1-271-051 D1-271-051 D1-271-054 3.743 33:29 hr 5.585 0.78 0.446 0.41
D1-271-054 D1-271-054 D1-271-092 3.774 33:31 hr 5.579 0.735 0.367 0.288
D1-271-055 D1-271-055 D1-262-100 4.834 33:35 hr 2.816 1.576 0.788 0.963
D1-271-092 D1-271-092 D1-271-017 3.761 33:30 hr 5.573 0.734 0.367 0.287
D2-212-001 D2-212-001 D2-212-002 0.533 32:44 hr 4.649 0.277 0.277 0.168
D2-212-002 D2-212-002 D2-212-025 0.533 32:44 hr 4.278 0.294 0.294 0.188
D2-212-003 D2-212-003 D2-212-014 0.553 32:45 hr 5.088 0.267 0.267 0.156
D2-212-011 D2-212-011 D2-212-012 0.532 32:45 hr 4.646 0.277 0.277 0.167
D2-212-012 D2-212-012 D2-212-001 0.531 32:44 hr 4.645 0.277 0.277 0.167
D2-212-013 D2-212-013 D2-212-003 0.549 32:45 hr 4.313 0.299 0.299 0.194
D2-212-014 D2-212-014 D3-212-022 0.558 32:46 hr 4.432 0.296 0.296 0.191
D2-212-025 D2-212-025 D2-212-013 0.533 32:45 hr 4.277 0.294 0.294 0.189
D2-241-006 D2-241-006 D2-241-007 0.037 32:16 hr 1.925 0.093 0.14 0.042
D2-241-007 D2-241-007 D3-241-001 0.04 32:24 hr 1.959 0.098 0.147 0.047
D2-251-004 D2-251-004 D3-251-011 16.499 36:45 hr 4.89 1.733 0.433 0.39
D2-251-005 D2-251-005 D2-251-004 14.203 37:14 hr 10.636 0.885 0.221 0.107
D2-251-008 D2-251-008 9008 0.471 33:01 hr 4.059 0.279 0.279 0.17
D2-251-014 D1-251-005 D2-251-014 0.063 32:31 hr 2.369 0.116 0.174 0.066

D2-251-014A D2-251-014 D2-251-008 0.385 32:59 hr 8.859 0.14 0.14 0.042
D2-252-002 D2-252-002 D2-252-004 13.612 37:02 hr 4.29 2.5 1 1.155
D2-252-004 D2-252-004 D2-252-005 14.014 36:46 hr 6.385 1.633 0.653 0.762
D2-252-005 D2-252-005 D2-251-005 14.238 36:47 hr 3.515 1.996 0.499 0.498
D2-252-006 D2-252-006 D2-252-005 0.735 33:45 hr 3.299 0.334 0.167 0.061
D2-252-008 D2-252-008 D2-252-006 0.736 33:47 hr 1.755 0.52 0.26 0.148
D2-252-010 D2-252-010 D2-252-008 0.735 33:45 hr 2.933 0.362 0.181 0.071
D2-252-011 D2-252-011 D2-251-004 7.777 32:46 hr 5.728 1.175 0.522 0.538
D2-252-012 D2-252-012 D2-252-010 0.735 33:43 hr 1.85 0.5 0.25 0.137
D2-252-014 D2-252-014 D2-252-012 0.738 33:31 hr 0.751 0.975 0.487 0.479
D2-252-015 D2-252-015 D2-252-011 7.787 32:45 hr 13.387 0.624 0.277 0.168
D2-252-026 D2-252-026 D2-252-015 7.908 32:47 hr 3.993 1.496 0.598 0.669
D2-252-033 D2-252-033 D3-252-012 5.229 34:28 hr 4.823 1.053 0.527 0.546
D2-252-039 D2-252-039 D2-252-033 5.245 34:17 hr 4.611 1.095 0.547 0.581
D2-252-049 D2-252-049 D2-252-039 5.257 34:16 hr 6.607 0.829 0.415 0.36
D2-252-050 D2-252-050 D2-252-026 0.843 33:05 hr 3.16 0.378 0.189 0.078
D2-252-052 D2-252-052 D2-252-050 0.842 32:58 hr 2.187 0.467 0.207 0.094
D2-252-056 D2-252-056 D2-252-052 0.843 32:57 hr 8.567 0.183 0.081 0.013
D2-252-057 D2-252-057 D2-252-049 5.263 34:15 hr 6.805 0.812 0.406 0.346
D2-252-062 D2-252-062 D2-252-057 5.162 34:15 hr 4.652 1.073 0.536 0.562
D2-252-067 D2-252-067 D2-252-056 0.855 32:48 hr 1.864 0.527 0.234 0.12
D2-252-069 D2-252-069 D2-252-062 5.167 34:15 hr 6.645 0.815 0.408 0.349
D2-252-071 D3-252-054 D2-252-071 7.475 32:30 hr 11.114 0.693 0.308 0.206
D2-252-085 D2-252-085 D2-252-069 5.171 34:16 hr 4.95 1.023 0.511 0.519
D2-252-105 D2-252-105 D2-252-026 7.246 32:37 hr 3.569 2 1 1.112
D2-271-017 D2-271-017 D2-271-019 1.1 33:17 hr 3.968 0.476 0.381 0.307
D2-271-019 D2-271-019 D2-271-022 1.093 33:16 hr 3.961 0.474 0.379 0.306
D2-271-022 D2-271-022 D2-271-023 1.089 33:15 hr 3.957 0.473 0.379 0.305
D2-271-023 D2-271-023 D2-271-109 1.087 33:16 hr 3.956 0.473 0.378 0.304
D2-271-039 D2-271-039 D2-271-042 3.631 33:30 hr 6.476 0.739 0.493 0.488
D2-271-042 D2-271-042 D2-271-043 3.63 33:30 hr 5.558 0.765 0.437 0.396
D2-271-043 D2-271-043 D2-271-045 3.628 33:30 hr 5.558 0.765 0.437 0.395
D2-271-045 D2-271-045 D1-271-051 3.74 33:30 hr 5.602 0.778 0.445 0.408
D2-271-048 D2-271-048 D2-271-039 2.944 33:30 hr 3.712 1.25 1 1.815
D2-271-052 D2-271-052 D2-271-048 2.956 33:32 hr 3.727 1.25 1 1.831
D2-271-063 D2-271-063 D2-271-052 2.967 33:20 hr 3.741 1.25 1 1.819
D2-271-067 D2-271-067 D2-271-063 3.007 33:19 hr 3.792 1.25 1 2.066
D2-271-075 D2-271-075 D2-271-067 3.013 33:15 hr 3.798 1.25 1 2.042
D2-271-109 D2-271-109 D1-271-017 1.09 33:15 hr 3.96 0.473 0.379 0.305
D2-272-011 D2-272-011 D2-271-075 2.983 33:12 hr 3.761 1.25 1 2.037
D2-272-023 D2-272-023 D2-272-025 3.133 32:49 hr 3.95 1.25 1 1.908
D2-272-025 D2-272-025 D2-272-029 3.059 33:02 hr 3.857 1.25 1 1.928

9/30/2009 114 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D2-272-029 D2-272-029 D2-272-011 3.044 33:07 hr 3.838 1.25 1 1.892
D2-272-052 D2-272-052 D2-272-023 3.127 32:51 hr 3.943 1.25 1 2.015
D2-272-070 D2-272-070 D2-272-052 3.244 32:35 hr 4.091 1.25 1 2.011
D2-272-072 D2-272-072 D2-272-070 3.341 32:33 hr 4.212 1.25 1 2.06
D2-272-074 D2-272-074 D2-272-072 3.365 32:32 hr 4.242 1.25 1 2.256
D2-272-075 D2-272-075 D2-272-074 3.339 32:30 hr 4.21 1.25 1 2.053
D2-281-002 D2-281-002 D2-272-075 3.344 32:19 hr 4.216 1.25 1 2.064
D3-212-001 D3-212-001 D3-212-002 0.022 32:17 hr 0.982 0.104 0.155 0.052
D3-212-002 D3-212-002 D3-212-003 0.023 32:25 hr 1.67 0.074 0.111 0.026
D3-212-003 D3-212-003 D3-212-004 0.024 32:28 hr 1.869 0.071 0.106 0.024
D3-212-004 D3-212-004 D3-212-012 0.025 32:30 hr 1.723 0.078 0.117 0.029
D3-212-012 D3-212-012 D3-212-013 0.025 32:28 hr 1.713 0.077 0.116 0.028
D3-212-013 D3-212-013 D3-221-016 0.026 32:29 hr 1.733 0.078 0.118 0.029
D3-212-017 D3-212-017 D3-221-016 0.566 32:45 hr 8.085 0.196 0.196 0.084
D3-212-018 D3-212-018 D3-212-017 0.568 32:45 hr 3.53 0.354 0.354 0.269
D3-212-022 D3-212-022 D3-212-018 0.569 32:46 hr 5.644 0.253 0.253 0.14
D3-212-023 D3-212-023 D3-212-001 0.012 32:15 hr 0.827 0.079 0.118 0.029
D3-221-016 D3-221-016 D3-221-024 0.589 32:46 hr 4.314 0.314 0.314 0.214
D3-221-021 D3-221-021 D4-221-004 0.585 32:46 hr 4.18 0.32 0.32 0.221
D3-221-022 D3-221-022 D3-221-021 0.585 32:46 hr 3.849 0.34 0.34 0.248
D3-221-023 D3-221-023 D3-221-022 0.585 32:46 hr 4.991 0.282 0.282 0.173
D3-221-024 D3-221-024 D3-221-023 0.587 32:46 hr 3.576 0.36 0.36 0.277
D3-232-001 D3-232-015 D3-232-001 0.082 32:30 hr 2.414 0.139 0.208 0.095

D3-232-001A D3-232-001 D3-232-018 0.247 32:29 hr 3.299 0.244 0.366 0.286
D3-232-009 D3-232-009 D3-232-015 0.083 32:30 hr 2.425 0.14 0.21 0.096
D3-232-017 D3-232-017 D4-232-001 0.274 32:29 hr 6.77 0.157 0.235 0.121
D3-232-018 D3-232-018 D3-232-017 0.254 32:29 hr 7.219 0.142 0.213 0.1
D3-241-001 D3-241-001 D3-241-002 0.042 32:27 hr 1.986 0.1 0.151 0.049
D3-241-002 D3-241-002 D3-241-003 0.047 32:28 hr 2.049 0.106 0.158 0.054
D3-241-003 D3-241-003 D3-241-004 0.054 32:29 hr 2.13 0.113 0.169 0.062
D3-241-004 D3-241-004 D3-241-008 0.056 32:30 hr 2.158 0.115 0.173 0.065
D3-241-005 D3-241-009 D3-241-005 0.069 32:30 hr 2.289 0.127 0.19 0.079

D3-241-005A D3-241-005 D3-241-006 0.07 32:29 hr 2.299 0.128 0.192 0.081
D3-241-006 D3-241-006 D3-241-007 0.08 32:31 hr 2.395 0.137 0.205 0.092
D3-241-007 D3-241-007 D3-232-009 0.083 32:31 hr 2.426 0.14 0.21 0.096
D3-241-009 D3-241-008 D3-241-009 0.061 32:30 hr 2.212 0.12 0.18 0.071
D3-251-001 D3-251-001 D4-251-018 20.61 35:31 hr 3.893 2.303 0.512 0.52
D3-251-002 D3-251-002 D3-251-001 20.644 35:18 hr 3.817 2.342 0.521 0.535
D3-251-004 D3-251-004 D3-251-016 16.501 36:47 hr 4.45 1.863 0.466 0.443
D3-251-008 D3-251-008 D3-251-012 16.461 36:47 hr 3.295 2.364 0.591 0.656
D3-251-011 D3-251-011 D3-251-015 16.508 36:45 hr 7.776 1.231 0.308 0.206
D3-251-012 D3-251-012 D3-251-013 20.653 35:15 hr 2.543 4 1 1.104
D3-251-013 D3-251-013 D3-251-002 20.694 35:17 hr 4.151 2.197 0.488 0.48
D3-251-014 D3-251-014 D3-251-012 5.245 34:31 hr 2.583 2 1 1.22
D3-251-015 D3-251-015 D3-251-004 16.506 36:45 hr 4.448 1.865 0.466 0.443
D3-251-016 D3-251-016 D3-251-008 16.469 36:45 hr 5.814 1.52 0.38 0.307
D3-252-008 D3-252-008 D3-251-014 5.254 34:31 hr 2.587 2 1 1.07
D3-252-012 D3-252-012 D3-252-008 5.242 34:31 hr 4.532 1.11 0.555 0.594
D3-252-045 D2-252-071 D3-252-045 7.41 32:30 hr 9.854 0.795 0.397 0.333

D3-252-045A D3-252-045 D2-252-105 7.432 32:31 hr 8.809 0.867 0.433 0.39
D3-252-057 D3-252-057 D3-252-054 7.461 32:30 hr 11.108 0.692 0.308 0.206
D3-261-010 D3-261-010 D3-252-057 7.352 32:30 hr 11.063 0.687 0.305 0.203
D3-261-014 D3-261-014 D3-261-010 6.021 32:30 hr 4.719 1.119 0.497 0.495
D3-261-025 D3-261-025 D3-261-014 5.223 32:46 hr 4.57 1.027 0.457 0.427
D3-261-045 D3-261-045 D3-261-025 5.233 32:33 hr 4.572 1.028 0.457 0.428
D3-261-075 D3-261-075 D3-261-045 5.503 32:33 hr 4.667 1.052 0.468 0.446
D3-261-086 D3-261-086 D3-261-075 5.005 32:31 hr 4.601 1.056 0.528 0.548
D3-261-117 D3-261-117 D3-261-086 5.266 32:34 hr 4.673 1.086 0.543 0.574
D3-261-130 D3-261-130 D3-261-117 5.348 32:31 hr 3.938 1.269 0.634 0.73
D3-262-017 D3-262-017 D3-261-130 5.399 32:32 hr 3.945 1.277 0.638 0.737
D3-262-018 D3-262-018 D3-262-017 3.456 32:31 hr 4.093 0.867 0.434 0.39
D3-262-042 D3-262-042 D3-262-018 1.431 32:34 hr 2.646 0.624 0.312 0.211

9/30/2009 115 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

D3-262-065 D3-262-065 D3-262-122 1.399 32:34 hr 2.508 0.736 0.491 0.485
D3-262-083 D3-262-083 D3-262-065 1.426 32:34 hr 2.859 0.675 0.45 0.417
D3-262-122 D3-262-122 D3-262-042 1.309 32:30 hr 2.466 0.709 0.472 0.454
D3-271-013 D3-271-013 D3-262-083 1.378 32:22 hr 2.849 0.66 0.44 0.4
D3-271-019 D3-271-019 D3-271-024 1.108 33:16 hr 3.974 0.478 0.382 0.31
D3-271-024 D3-271-024 D2-271-017 1.104 33:16 hr 3.973 0.477 0.381 0.309
D3-271-029 D3-271-029 D3-271-013 0.026 32:29 hr 0.885 0.093 0.062 0.008
D3-271-038 D3-271-038 D3-271-019 1.108 33:17 hr 3.976 0.478 0.382 0.31
D3-271-055 D3-271-055 D3-271-038 1.113 33:02 hr 3.982 0.479 0.383 0.311
D3-271-059 D3-271-059 D3-271-055 1.109 33:00 hr 3.982 0.478 0.382 0.31
D3-271-068 D3-271-068 D3-271-069 1.138 33:00 hr 4.004 0.485 0.388 0.318
D3-271-069 D3-271-069 D3-271-070 1.136 33:01 hr 4.004 0.484 0.387 0.318
D3-271-070 D3-271-070 D3-271-072 1.132 33:02 hr 3.999 0.483 0.387 0.316
D3-271-072 D3-271-072 D3-271-059 1.12 33:01 hr 3.988 0.48 0.384 0.313
D3-271-075 D3-271-075 D3-271-068 1.139 33:00 hr 4.006 0.485 0.388 0.318
D3-271-111 D3-271-111 D3-271-029 0.014 32:19 hr 0.756 0.068 0.045 0.004
D3-281-006 D3-281-006 D2-281-002 3.366 32:16 hr 4.244 1.25 1 2.013
D4-221-004 D4-221-004 D4-221-005 0.583 32:57 hr 4.533 0.301 0.301 0.197
D4-221-005 D4-221-005 D4-221-008 0.586 32:58 hr 3.974 0.332 0.332 0.238
D4-221-008 D4-221-008 D4-221-009 0.59 33:01 hr 4.444 0.308 0.308 0.206
D4-221-009 D4-221-009 D4-221-010 0.768 32:45 hr 4.571 0.331 0.265 0.153
D4-221-010 D4-221-010 D4-221-011 0.771 32:46 hr 5.228 0.302 0.241 0.128
D4-221-011 D4-221-011 D4-221-015 0.788 32:46 hr 2.989 0.459 0.367 0.287
D4-232-001 D4-232-001 D4-232-002 0.278 32:30 hr 8.583 0.134 0.201 0.088
D4-232-002 D4-232-002 D4-232-003 0.281 32:29 hr 7.871 0.144 0.216 0.102
D4-232-003 D4-232-003 D4-232-004 0.281 32:29 hr 4.642 0.209 0.314 0.214
D4-232-004 D4-232-004 D4-232-005 0.29 32:30 hr 3.649 0.255 0.383 0.311
D4-232-005 D4-232-005 D4-232-006 0.288 32:31 hr 3.707 0.251 0.376 0.301
D4-232-006 D4-232-006 D4-232-007 0.288 32:32 hr 4.212 0.229 0.343 0.253
D4-232-007 D4-232-007 D4-232-008 0.974 33:00 hr 4.315 0.667 1 1.619
D4-232-008 D4-232-008 9000 0.973 33:01 hr 4.314 0.667 1 1.123
D4-251-001 D4-251-001 E1-251-002 21.128 35:48 hr 3.875 2.358 0.524 0.541
D4-251-005 D4-251-005 D4-251-019 21.138 35:37 hr 2.875 3.027 0.673 0.794
D4-251-008 D4-251-008 D4-251-005 20.596 35:34 hr 3.69 2.402 0.534 0.558
D4-251-018 D4-251-018 D4-251-008 20.604 35:30 hr 3.885 2.306 0.513 0.521
D4-251-019 D4-251-019 D4-251-001 21.132 35:45 hr 2.879 3.022 0.671 0.792
D4-271-014 D4-271-014 D4-271-015 1.154 32:46 hr 4.021 0.488 0.391 0.323
D4-271-015 D4-271-015 D4-271-018 1.151 33:00 hr 4.017 0.488 0.39 0.322
D4-271-018 D4-271-018 D4-271-021 1.15 33:01 hr 4.017 0.487 0.39 0.322
D4-271-021 D4-271-021 D3-271-075 1.147 33:02 hr 4.013 0.487 0.389 0.321
E1-221-001 D4-221-015 E1-221-001 0.792 32:46 hr 3.183 0.439 0.351 0.265

E1-221-001A E1-221-001 E1-222-004 0.801 32:47 hr 3.351 0.427 0.341 0.251
E1-222-004 E1-222-004 E1-222-005 0.801 32:45 hr 7.152 0.256 0.219 0.105
E1-222-005 E1-222-005 E1-222-006 0.809 32:45 hr 5.132 0.316 0.253 0.14
E1-222-006 E1-222-006 E1-222-007 0.815 32:45 hr 4.205 0.366 0.293 0.187
E1-222-007 E1-222-007 E1-222-011 0.823 32:46 hr 4.222 0.368 0.294 0.189
E1-222-011 E1-222-011 E1-222-012 0.826 32:59 hr 5.281 0.292 0.195 0.083
E1-222-012 E1-222-012 E2-222-075 0.831 33:01 hr 3.396 0.4 0.267 0.156
E1-231-012 E1-231-012 E2-231-021 0.513 32:28 hr 4.751 0.322 0.483 0.472
E1-242-001 E1-242-001 E2-242-034 23.723 35:45 hr 3.835 2.611 0.58 0.638
E1-242-002 E1-242-002 E1-242-001 3.794 34:07 hr 3.507 1.051 0.526 0.544
E1-251-001 E1-251-001 E1-242-001 21.093 35:47 hr 6.714 1.552 0.345 0.256
E1-251-002 E1-251-002 E1-251-001 21.113 35:48 hr 3.657 2.468 0.548 0.583
E1-251-003 E1-251-003 E1-251-025 3.813 34:04 hr 3.118 1.161 0.581 0.639
E1-251-004 E1-251-004 E1-251-003 3.812 34:03 hr 2.994 1.201 0.6 0.673
E1-251-007 E1-251-007 E2-251-027 3.775 34:00 hr 3.791 0.985 0.492 0.487
E1-251-018 E1-251-018 E1-251-007 3.782 33:47 hr 4.238 0.905 0.452 0.42
E1-251-019 E1-251-019 E1-251-018 3.781 33:45 hr 4.257 0.901 0.451 0.418
E1-251-020 E1-251-020 E1-251-019 3.771 33:45 hr 3.866 0.969 0.485 0.474
E1-251-021 E1-251-021 E1-251-020 3.779 33:46 hr 3.862 0.972 0.486 0.476
E1-251-023 E1-251-023 E1-251-021 3.786 33:46 hr 3.895 0.967 0.483 0.472
E1-251-025 E1-251-025 E1-242-002 3.797 34:00 hr 3.112 1.159 0.58 0.637

9/30/2009 116 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E1-271-068 E1-271-068 E1-271-072 1.173 32:47 hr 4.039 0.493 0.394 0.328
E1-271-072 E1-271-072 E1-271-076 1.158 32:47 hr 4.025 0.489 0.391 0.324
E1-271-076 E1-271-076 D4-271-014 1.147 32:45 hr 4.014 0.487 0.389 0.321
E2-202-016 E2-202-016 E3-202-009 0.404 32:16 hr 4.403 0.284 0.426 0.378
E2-222-015 E2-222-015 E2-222-036 2.775 33:00 hr 7.714 0.529 0.353 0.267
E2-222-016 E2-222-016 E2-222-015 1.439 32:59 hr 15.626 0.237 0.237 0.123
E2-222-017 E2-222-017 E2-222-016 0.847 32:59 hr 8.595 0.212 0.141 0.043
E2-222-028 E2-222-028 E2-222-029 0.607 32:29 hr 4.954 0.356 0.534 0.558

E2-222-028A E2-222-007 E2-222-028 0.603 32:30 hr 4.946 0.355 0.532 0.555
E2-222-029 E2-222-029 E2-222-030 0.61 32:30 hr 4.96 0.357 0.536 0.561
E2-222-030 E2-222-030 E2-222-031 0.611 32:30 hr 4.962 0.357 0.536 0.562
E2-222-031 E2-222-031 E2-222-048 0.613 32:30 hr 4.966 0.358 0.537 0.564
E2-222-036 E2-222-036 E2-222-037 2.772 33:00 hr 7.238 0.554 0.369 0.29
E2-222-037 E2-222-037 E3-222-065 2.77 33:00 hr 7.351 0.547 0.365 0.284
E2-222-040 E2-222-040 E2-222-015 1.337 33:00 hr 5.926 0.667 1 1.171
E2-222-044 E2-222-044 E2-222-017 0.848 33:02 hr 3.201 0.424 0.282 0.174
E2-222-048 E2-222-048 E2-222-050 0.614 32:30 hr 4.966 0.358 0.538 0.564
E2-222-050 E2-222-050 E2-222-040 1.337 32:59 hr 9.019 0.416 0.625 0.714
E2-222-067 E2-222-067 E2-222-044 0.845 32:59 hr 4.239 0.346 0.231 0.117
E2-222-075 E2-222-075 E2-222-067 0.84 32:59 hr 4.258 0.344 0.229 0.115
E2-231-002 E2-231-002 E2-222-007 0.576 32:30 hr 4.785 0.287 0.287 0.18
E2-231-005 E2-231-005 E2-231-002 0.568 32:30 hr 4.754 0.285 0.285 0.178
E2-231-006 E2-231-006 E2-231-005 0.555 32:30 hr 4.734 0.281 0.281 0.173
E2-231-013 E2-231-013 E2-231-006 0.547 32:30 hr 4.83 0.335 0.502 0.503
E2-231-021 E2-231-021 E2-231-013 0.518 32:30 hr 4.764 0.324 0.486 0.477
E2-231-028 E2-231-028 E2-231-029 0.456 32:15 hr 3.702 0.358 0.536 0.562
E2-231-029 E2-231-029 E2-231-030 0.458 32:15 hr 3.575 0.369 0.553 0.591
E2-231-030 E2-231-030 E2-231-031 0.459 32:20 hr 3.23 0.402 0.603 0.677
E2-231-031 E2-231-031 E2-231-035 0.463 32:27 hr 4.197 0.328 0.491 0.485
E2-231-035 E2-231-035 E2-231-037 0.467 32:28 hr 4.637 0.305 0.458 0.429
E2-231-037 E2-231-037 E1-231-012 0.473 32:29 hr 4.654 0.307 0.461 0.435
E2-242-004 E2-242-004 E3-242-012 23.676 36:04 hr 3.941 2.549 0.567 0.614
E2-242-011 E2-242-011 E2-242-004 23.681 36:03 hr 3.732 2.667 0.593 0.659
E2-242-017 E2-242-017 E2-242-011 23.697 35:51 hr 3.109 3.126 0.695 0.829
E2-242-024 E2-242-024 E2-242-017 23.714 35:47 hr 4.314 2.373 0.527 0.547
E2-242-034 E2-242-034 E2-242-024 23.72 35:46 hr 3.756 2.656 0.59 0.655
E2-251-027 E2-251-027 E1-251-004 3.808 34:00 hr 3.298 1.108 0.554 0.593
E2-251-058 E2-251-058 E1-251-023 3.777 33:45 hr 5.179 0.777 0.388 0.319
E2-252-192 E2-252-192 E2-251-058 3.789 33:47 hr 6.784 0.737 0.491 0.485
E2-252-193 E2-252-193 E2-252-196 3.789 33:46 hr 7.369 0.691 0.461 0.434
E2-252-194 E2-252-194 E2-252-193 3.78 33:45 hr 7.364 0.69 0.46 0.433
E2-252-196 E2-252-196 E2-252-192 3.789 33:45 hr 7.372 0.691 0.461 0.434
E2-271-073 E2-271-076 E2-271-078 1.212 32:32 hr 4.074 0.502 0.401 0.339
E2-271-077 E2-271-078 E2-271-081 1.194 32:46 hr 4.057 0.497 0.398 0.334
E2-271-081 E2-271-081 E2-271-086 1.193 32:47 hr 4.057 0.497 0.398 0.333
E2-271-086 E2-271-086 E1-271-068 1.185 32:47 hr 4.049 0.495 0.396 0.331
E3-202-008 E3-202-010 E3-202-008 0.412 32:30 hr 3.468 0.309 0.37 0.292

E3-202-008A E3-202-008 E3-202-011 0.419 32:30 hr 3.483 0.311 0.374 0.297
E3-202-009 E3-202-009 E3-202-BV 0.406 32:29 hr 3.459 0.306 0.367 0.288
E3-202-011 E3-202-011 E3-202-012 0.423 32:31 hr 3.587 0.307 0.368 0.29
E3-202-012 E3-202-012 E4-202-001 0.424 32:30 hr 5.185 0.235 0.283 0.174
E3-222-051 E3-222-051 E3-231-006 2.768 33:03 hr 3.589 0.959 0.639 0.739

E3-222-051A E3-222-064 E3-222-051 2.775 33:01 hr 4.147 0.851 0.568 0.616
E3-222-065 E3-222-065 E3-222-064 2.767 33:00 hr 5.096 0.721 0.481 0.467
E3-231-006 E3-231-006 E4-231-005 2.763 33:06 hr 3.531 0.88 0.503 0.504
E3-241-015 E3-241-015 E4-241-016 26.399 36:18 hr 5.557 2.116 0.47 0.45
E3-241-022 E3-241-022 E3-241-015 26.35 36:03 hr 5.271 2.202 0.489 0.482
E3-241-028 E3-241-028 E3-241-022 26.361 36:02 hr 4.198 2.644 0.588 0.65
E3-241-034 E3-241-034 E3-241-028 4.133 33:15 hr 4.739 1.071 0.714 0.859
E3-241-036 E3-241-036 E3-241-034 4.095 33:14 hr 4.94 1.022 0.681 0.808
E3-241-048 E3-241-048 E3-241-049 4.053 33:13 hr 3.549 1.5 1 1.138
E3-241-049 E3-241-049 E3-241-036 4.09 33:01 hr 5.604 0.915 0.61 0.689

9/30/2009 117 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

E3-242-002 E3-242-002 E3-241-028 23.655 36:03 hr 4.397 2.333 0.518 0.531
E3-242-012 E3-242-012 E3-242-002 23.661 36:00 hr 4.991 2.113 0.469 0.449
E3-252-001 E3-252-001 E3-252-003 3.792 33:34 hr 3.32 1.5 1 1.188
E3-252-003 E3-252-003 E3-252-004 3.765 33:34 hr 3.296 1.5 1 1.173
E3-252-004 E3-252-004 E3-252-084 3.771 33:44 hr 7.339 0.691 0.461 0.434
E3-252-084 E3-252-084 E2-252-194 3.773 33:46 hr 7.36 0.69 0.46 0.433
E3-252-085 E3-252-085 E3-252-001 3.793 33:30 hr 3.321 1.5 1 1.19
E3-271-068 E3-271-068 E3-271-072 1.145 32:31 hr 4.019 0.486 0.388 0.319
E3-271-072 E3-271-072 E3-271-074 1.146 32:31 hr 4.013 0.486 0.389 0.32
E3-271-074 E3-271-074 E2-271-076 1.205 32:30 hr 4.068 0.5 0.4 0.337
E3-271-121 E3-271-121 E3-271-123 1.14 32:31 hr 4.011 0.485 0.388 0.318
E3-271-122 E3-271-122 E3-271-121 1.13 32:30 hr 3.419 0.543 0.434 0.391
E3-271-123 E3-271-123 E3-271-068 1.133 32:31 hr 4 0.483 0.387 0.317
E4-202-001 E4-202-001 E4-202-002 0.553 32:30 hr 5.537 0.251 0.251 0.138
E4-202-002 E4-202-002 E4-202-003 0.551 32:31 hr 4.693 0.282 0.282 0.173
E4-202-003 E4-202-003 E4-202-009 0.542 32:30 hr 4.661 0.28 0.28 0.171
E4-202-007 E4-202-007 E4-202-013 0.547 32:30 hr 4.742 0.278 0.278 0.169
E4-202-009 E4-202-009 E4-202-007 0.544 32:30 hr 4.664 0.28 0.28 0.172
E4-202-013 E4-202-013 E4-202-014 0.544 32:31 hr 4.738 0.277 0.277 0.168
E4-202-014 E4-202-014 F1-202-010 0.538 32:31 hr 5.355 0.252 0.252 0.139
E4-231-005 E4-231-005 E4-231-006 2.725 33:15 hr 6.602 0.545 0.311 0.21
E4-231-006 E4-231-006 E4-231-008 2.725 33:16 hr 6.612 0.544 0.311 0.21
E4-231-007 E4-231-007 F1-231-002 2.721 33:18 hr 3.042 1.01 0.606 0.683
E4-231-008 E4-231-008 E4-231-007 2.721 33:15 hr 3.602 0.88 0.528 0.548
E4-232-016 E4-232-016 F1-232-033 26.447 36:30 hr 4.174 2.664 0.592 0.658
E4-241-005 E4-241-005 E4-232-016 26.458 36:19 hr 4.36 2.571 0.571 0.622
E4-241-016 E4-241-016 E4-241-005 26.393 36:16 hr 5.744 2.062 0.458 0.43
E4-241-075 E4-241-075 E4-241-077 3.898 33:00 hr 6.627 0.768 0.512 0.52
E4-241-077 E4-241-077 E4-241-078 3.893 33:02 hr 3.408 1.5 1 1.058
E4-241-078 E4-241-078 E4-241-079 3.871 33:02 hr 4.163 1.138 0.759 0.924
E4-241-079 E4-241-079 E4-241-080 4.02 33:00 hr 3.52 1.5 1 1.218
E4-241-080 E4-241-080 E3-241-048 4.034 33:03 hr 3.532 1.5 1 1.22
E4-241-081 E4-241-081 E4-241-075 3.901 33:00 hr 4.884 0.989 0.659 0.772
E4-242-014 E4-242-014 E4-241-081 3.029 33:02 hr 4.23 0.901 0.6 0.672
E4-242-029 E4-242-029 E4-242-014 3.035 33:03 hr 3.428 1.086 0.724 0.874
E4-242-034 E4-242-034 E4-242-029 3.019 33:00 hr 3.908 0.961 0.64 0.74
E4-242-036 E4-242-036 E4-242-034 3.014 33:00 hr 3.903 0.96 0.64 0.74
E4-242-045 E4-242-045 E4-242-036 3.001 33:01 hr 3.904 0.956 0.638 0.736
E4-242-057 E4-242-057 E4-242-045 2.951 33:01 hr 3.613 1.009 0.672 0.793
E4-242-062 E4-242-062 E4-242-057 2.897 33:00 hr 3.554 1.007 0.671 0.791
E4-242-069 E4-242-069 E4-242-062 2.838 32:48 hr 3.153 1.103 0.735 0.891
E4-242-078 E4-242-078 E4-242-069 2.791 32:48 hr 3.312 1.037 0.692 0.824
E4-251-001 E4-251-001 E4-242-078 2.772 32:45 hr 3.37 1.015 0.677 0.8
E4-252-009 E4-252-009 E3-252-085 3.794 33:30 hr 3.322 1.5 1 1.191
E4-252-010 E4-252-010 E4-252-009 3.796 33:30 hr 3.323 1.5 1 1.194
E4-252-011 E4-252-011 E4-252-010 3.801 33:30 hr 3.328 1.5 1 1.19
E4-252-013 E4-252-013 E4-252-014 3.816 33:15 hr 5.001 0.95 0.634 0.729
E4-252-014 E4-252-014 E4-252-019 3.814 33:15 hr 4.888 0.969 0.646 0.75
E4-252-019 E4-252-019 E4-252-021 3.811 33:17 hr 3.337 1.5 1 1.06
E4-252-021 E4-252-021 E4-252-023 3.792 33:18 hr 3.32 1.5 1 1.042
E4-252-023 E4-252-023 E4-252-011 3.811 33:33 hr 3.337 1.5 1 1.177
E4-252-033 E4-252-033 E4-252-013 3.829 33:17 hr 4.267 1.1 0.733 0.888
E4-252-035 E4-252-035 E4-252-033 3.833 33:15 hr 7.118 0.716 0.478 0.462
E4-252-037 E4-252-037 E4-252-035 3.834 33:16 hr 5.199 0.923 0.615 0.698
E4-271-058 E4-271-058 E4-271-060 1.084 32:32 hr 2.426 0.687 0.55 0.586
E4-271-060 E4-271-060 E4-271-062 1.099 32:31 hr 4.148 0.46 0.368 0.289
E4-271-062 E4-271-062 E4-271-063 1.108 32:31 hr 4.659 0.425 0.34 0.249
E4-271-063 E4-271-063 E4-271-064 1.114 32:30 hr 5.119 0.399 0.319 0.22
E4-271-064 E4-271-064 E3-271-122 1.139 32:31 hr 3.631 0.522 0.417 0.364
F1-202-005 F1-202-005 F1-202-007 0.56 32:44 hr 4.521 0.267 0.213 0.1
F1-202-006 F1-202-006 F1-202-005 0.558 32:45 hr 4.75 0.264 0.227 0.113
F1-202-007 F1-202-007 F2-202-001 0.578 32:45 hr 5.363 0.242 0.194 0.082

9/30/2009 118 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F1-202-008 F1-202-008 F1-202-006 0.555 32:44 hr 3.435 0.322 0.257 0.145
F1-202-009 F1-202-009 F1-202-008 0.548 32:41 hr 4.86 0.274 0.274 0.164
F1-202-010 F1-202-010 F1-202-009 0.532 32:31 hr 5.113 0.259 0.259 0.146
F1-231-001 F1-231-001 F2-231-024 2.684 33:34 hr 2.596 1.104 0.631 0.725

F1-231-001A F1-231-003 F1-231-001 2.68 33:19 hr 3.188 0.96 0.576 0.63
F1-231-002 F1-231-002 F1-231-003 2.708 33:20 hr 2.915 1.043 0.626 0.716
F1-232-001 F1-232-001 F2-231-023 28.959 36:32 hr 4.396 2.752 0.612 0.692
F1-232-002 F1-232-002 F1-232-001 28.962 36:32 hr 4.081 2.934 0.652 0.76
F1-232-008 F1-232-008 F1-232-066 3.149 32:30 hr 5.362 0.867 0.694 0.828
F1-232-012 F1-232-012 F1-232-066 26.438 36:30 hr 4.112 2.696 0.599 0.67
F1-232-013 F1-232-013 F1-232-008 3.228 32:33 hr 4.07 1.25 1 1.407
F1-232-014 F1-232-014 F1-232-017 2.773 34:15 hr 4.519 0.903 0.723 0.872
F1-232-017 F1-232-017 F1-232-019 2.788 34:18 hr 3.515 1.25 1 1.175
F1-232-019 F1-232-019 F1-232-013 3.227 32:30 hr 4.069 1.25 1 1.399
F1-232-033 F1-232-033 F1-232-012 26.445 36:33 hr 4.262 2.618 0.582 0.641
F1-232-066 F1-232-066 F1-232-002 28.963 36:20 hr 4.193 2.866 0.637 0.734
F1-241-050 F1-241-050 F1-242-001 0.891 32:45 hr 4.597 0.367 0.293 0.187
F1-241-109 F1-241-109 F1-241-050 0.894 32:49 hr 2.38 0.599 0.48 0.465
F1-241-110 F1-241-110 F1-241-109 0.867 32:48 hr 2.402 0.581 0.465 0.44
F1-242-001 F1-242-001 E4-241-081 0.902 32:45 hr 4.613 0.369 0.295 0.19
F1-251-003 F1-251-003 E4-251-001 2.732 32:45 hr 3.254 1.034 0.689 0.82
F1-251-015 F1-251-015 F1-251-003 2.512 33:01 hr 4.128 0.896 0.717 0.863
F1-251-023 F1-251-023 F1-251-015 2.482 33:01 hr 4.271 0.859 0.687 0.817
F1-251-031 F1-251-031 F1-251-023 2.394 33:00 hr 5.072 0.719 0.575 0.629
F1-251-033 F1-251-033 F1-251-031 2.38 33:00 hr 4.069 0.864 0.691 0.824
F1-251-034 F1-251-034 F1-251-106 2.362 33:00 hr 3.728 0.931 0.745 0.904
F1-251-039 F1-251-039 F1-251-034 2.335 32:47 hr 4.218 0.823 0.658 0.77
F1-251-040 F1-251-040 F1-251-039 2.282 32:47 hr 4.069 0.832 0.666 0.783
F1-251-041 F1-251-041 F1-251-040 2.247 32:45 hr 4.126 0.811 0.649 0.755
F1-251-044 F1-251-044 F1-251-041 2.211 32:46 hr 4.114 0.802 0.641 0.742
F1-251-047 F1-251-047 F1-251-044 2.184 32:47 hr 3.998 0.813 0.65 0.757
F1-251-048 F1-251-048 F1-251-068 2.146 32:45 hr 4.308 0.752 0.601 0.674
F1-251-049 F1-251-049 F1-251-108 2.082 32:46 hr 3.864 0.804 0.643 0.744
F1-251-050 F1-251-050 F1-251-049 2.068 32:46 hr 4.313 0.728 0.582 0.642
F1-251-068 F1-251-068 F1-251-047 2.161 32:45 hr 4.314 0.755 0.604 0.679
F1-251-106 F1-251-106 F1-251-033 2.372 32:59 hr 3.727 0.935 0.748 0.909
F1-251-108 F1-251-108 F1-251-048 2.137 32:45 hr 3.883 0.819 0.655 0.764
F1-252-017 F1-252-017 E4-252-037 3.837 33:15 hr 6.225 0.797 0.531 0.553
F1-252-033 F1-252-033 F1-252-017 3.839 33:15 hr 6.226 0.797 0.531 0.554
F1-252-039 F1-252-039 F1-252-033 3.839 33:15 hr 5.68 0.858 0.572 0.624
F1-261-003 F1-261-003 F1-261-004 3.822 33:14 hr 7.57 0.76 0.608 0.686
F1-261-004 F1-261-004 F1-252-039 3.823 33:13 hr 7.232 0.706 0.471 0.451
F1-261-009 F1-261-009 F1-261-003 3.825 33:00 hr 4.823 1.25 1 1.095
F1-261-026 F1-261-026 F1-261-009 3.834 33:00 hr 4.834 1.25 1 1.098
F1-261-040 F1-261-040 F1-261-026 3.839 33:01 hr 4.84 1.25 1 1.102
F1-261-048 F1-261-048 F1-261-040 3.829 33:01 hr 4.827 1.25 1 1.099
F1-261-058 F1-261-058 F1-261-048 3.834 33:01 hr 6.368 0.887 0.71 0.852
F1-261-064 F1-261-064 F1-261-058 3.834 33:01 hr 5.987 0.941 0.753 0.916
F1-261-070 F1-261-070 F1-261-064 3.81 33:00 hr 5.982 0.936 0.749 0.91
F1-261-075 F1-261-075 F1-261-070 3.802 33:00 hr 4.793 1.25 1 1.041
F1-261-078 F1-261-078 F1-261-075 3.735 33:01 hr 4.71 1.25 1 1.023
F1-261-081 F1-261-081 F1-261-078 3.719 33:01 hr 4.689 1.25 1 1.196
F1-261-089 F1-261-089 F1-261-081 3.712 33:01 hr 4.68 1.25 1 1.194
F1-261-095 F1-261-095 F1-261-089 3.69 33:01 hr 4.652 1.25 1 1.182
F1-261-097 F1-261-097 F1-261-095 3.691 33:00 hr 4.654 1.25 1 1.183
F1-261-106 F1-261-106 F1-261-097 3.688 33:00 hr 4.65 1.25 1 1.181
F1-271-101 F1-271-101 F1-271-103 0.893 32:21 hr 2.313 0.612 0.489 0.482
F1-271-103 F1-271-103 E4-271-058 1.029 32:30 hr 2.808 0.588 0.47 0.45
F2-202-001 F2-202-001 F2-202-023 0.585 32:45 hr 4.271 0.286 0.229 0.115
F2-202-002 F2-202-002 F2-202-007 0.624 32:45 hr 4.297 0.298 0.239 0.125
F2-202-003 F2-202-003 F2-202-005 0.6 32:45 hr 4.373 0.287 0.229 0.115
F2-202-004 F2-202-004 F2-202-006 0.642 32:45 hr 4.209 0.309 0.247 0.134

9/30/2009 119 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F2-202-005 F2-202-005 F2-202-002 0.607 32:45 hr 4.494 0.283 0.227 0.113
F2-202-006 F2-202-006 F2-202-024 0.649 32:45 hr 5.69 0.252 0.201 0.089
F2-202-007 F2-202-007 F2-202-004 0.64 32:44 hr 4.57 0.291 0.233 0.119
F2-202-023 F2-202-023 F2-202-003 0.591 32:45 hr 3.961 0.304 0.243 0.13
F2-202-024 F2-202-024 F3-202-006 0.652 32:45 hr 4.844 0.283 0.226 0.112
F2-231-004 F2-231-004 F3-231-015 30.819 36:38 hr 3.514 3.58 0.796 0.972
F2-231-010 F2-231-010 F2-231-004 30.568 36:35 hr 4.423 2.867 0.637 0.735
F2-231-016 F2-231-016 F2-231-010 28.94 36:33 hr 4.371 2.764 0.614 0.696
F2-231-023 F2-231-023 F2-231-016 28.951 36:33 hr 4.207 2.856 0.635 0.731
F2-231-024 F2-231-024 F2-231-010 2.688 33:36 hr 2.237 1.263 0.722 0.871
F2-232-002 F2-232-002 F2-232-003 2.624 34:03 hr 3.308 1.25 1 1.145
F2-232-003 F2-232-003 F2-232-004 2.661 34:16 hr 3.355 1.25 1 1.177
F2-232-004 F2-232-004 F2-232-005 2.693 34:14 hr 3.395 1.25 1 1.192
F2-232-005 F2-232-005 F2-232-006 2.715 34:16 hr 3.423 1.25 1 1.242
F2-232-006 F2-232-006 F1-232-014 2.76 34:15 hr 3.479 1.25 1 1.151
F2-232-007 F2-232-007 F2-232-002 2.61 34:02 hr 3.291 1.25 1 1.361
F2-242-055 F2-242-055 F1-241-110 0.828 32:36 hr 2.306 0.578 0.463 0.437
F2-242-056 F2-242-056 F2-242-055 0.792 32:34 hr 2.425 0.538 0.431 0.385
F2-251-012 F2-251-012 F2-251-028 1.918 32:30 hr 4.503 0.661 0.529 0.55
F2-251-016 F2-251-016 F2-251-017 1.93 32:45 hr 4.408 0.676 0.541 0.57
F2-251-017 F2-251-017 F2-252-027 1.943 32:46 hr 4.548 0.663 0.53 0.552
F2-251-018 F2-251-018 F1-251-050 2.038 32:46 hr 4.741 0.666 0.533 0.556
F2-251-028 F2-251-028 F2-251-016 1.929 32:31 hr 4.51 0.664 0.531 0.553
F2-252-027 F2-252-027 F2-251-018 2.022 32:45 hr 4.588 0.68 0.544 0.575
F2-261-053 F2-261-053 F1-261-106 3.412 33:01 hr 6.673 0.768 0.615 0.697
F2-262-011 F2-262-011 F2-261-053 3.416 33:02 hr 5.758 0.875 0.7 0.838
F2-262-017 F2-262-017 F2-262-011 3.374 33:00 hr 6.902 0.74 0.592 0.658
F2-262-020 F2-262-020 F2-262-017 3.374 33:00 hr 6.902 0.74 0.592 0.658
F2-262-029 F2-262-029 F2-262-020 3.385 33:01 hr 6.012 0.835 0.668 0.786
F2-262-032 F2-262-032 F2-262-029 3.387 33:01 hr 4.271 1.25 1 1.248
F2-262-038 F2-262-038 F2-262-032 3.335 33:01 hr 5.06 0.968 0.775 0.945
F3-202-006 F3-202-006 F3-202-007 0.664 32:44 hr 4.421 0.305 0.244 0.131
F3-202-007 F3-202-007 F3-211-010 0.688 32:45 hr 4.469 0.311 0.249 0.136
F3-211-010 F3-211-010 F3-211-011 0.726 32:45 hr 4.917 0.302 0.241 0.128
F3-211-011 F3-211-011 F3-211-012 0.729 32:45 hr 4.565 0.319 0.255 0.143
F3-211-012 F3-211-012 F3-211-013 0.78 32:44 hr 4.773 0.324 0.259 0.147
F3-211-013 F3-211-013 F4-211-002 0.785 32:44 hr 4.612 0.334 0.267 0.156
F3-222-007 F3-222-007 F3-222-019 30.803 37:03 hr 4.291 2.963 0.659 0.77
F3-222-008 F3-222-008 F3-222-007 30.81 36:50 hr 4.206 3.017 0.67 0.79

F3-222-008A F3-222-020 F3-222-008 30.819 36:47 hr 4.534 2.827 0.628 0.72
F3-222-019 F3-222-019 F4-222-013 30.798 37:03 hr 4.118 3.073 0.683 0.81
F3-231-015 F3-231-015 F3-222-020 30.815 36:47 hr 3.515 3.579 0.795 0.972
F3-232-001 F3-232-001 F2-232-007 2.593 34:00 hr 3.269 1.25 1 1.06
F3-232-002 F3-232-002 F3-232-001 2.566 34:02 hr 3.235 1.25 1 1.257
F3-232-003 F3-232-003 F3-232-002 2.564 34:01 hr 3.233 1.25 1 1.209
F3-232-004 F3-232-004 F3-232-005 2.182 34:00 hr 3.779 0.814 0.611 0.69
F3-232-005 F3-232-005 F3-232-006 2.243 34:01 hr 3.289 0.943 0.707 0.848
F3-232-006 F3-232-006 F3-232-007 2.319 34:00 hr 3.85 0.844 0.633 0.728
F3-232-007 F3-232-007 F3-232-003 2.557 34:01 hr 5.943 0.667 0.533 0.557
F3-241-004 F3-241-004 F3-242-011 0.544 32:30 hr 3.551 0.31 0.248 0.134
F3-241-005 F3-241-005 F3-241-004 0.551 32:32 hr 2.09 0.458 0.367 0.287
F3-241-006 F3-241-006 F3-241-005 0.465 32:32 hr 2.114 0.401 0.321 0.223
F3-242-010 F3-242-010 F2-242-056 0.731 32:34 hr 2.242 0.537 0.43 0.384
F3-242-011 F3-242-011 F3-242-010 0.644 32:33 hr 2.193 0.497 0.397 0.333
F3-251-023 F3-251-023 F3-251-082 1.513 33:02 hr 4.176 0.582 0.466 0.443
F3-251-024 F3-251-024 F2-251-012 1.944 32:32 hr 4.037 0.731 0.584 0.645
F3-251-082 F3-251-082 F3-251-024 1.551 33:00 hr 5.53 0.48 0.384 0.313
F3-252-001 F3-252-001 F3-252-003 1.452 33:00 hr 4.761 0.511 0.409 0.351
F3-252-003 F3-252-003 F3-251-023 1.505 33:00 hr 4.806 0.521 0.417 0.363
F3-262-038 F3-262-038 F2-262-038 3.317 33:00 hr 6.179 0.801 0.641 0.741
F3-262-052 F3-262-052 F3-262-038 3.329 32:48 hr 4.197 1.25 1 1.236
F3-262-057 F3-262-057 F3-262-052 3.323 32:46 hr 6.129 0.808 0.646 0.75

9/30/2009 120 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

F3-262-063 F3-262-063 F3-262-057 3.183 32:46 hr 7.756 0.642 0.514 0.523
F3-271-152 F3-271-152 F3-262-074 3.142 32:46 hr 3.961 1.25 1 1.059

F3-271-152A F3-262-074 F3-262-063 3.197 32:47 hr 4.031 1.25 1 1.174
F3-271-153 F3-271-153 F3-271-152 3.115 32:45 hr 7.081 0.679 0.543 0.574
F4-0232-BV F4-0232-BV F4-232-004 2.113 33:50 hr 4.163 1 1 2.68
F4-211-002 F4-211-002 F4-211-003 0.791 32:44 hr 5.407 0.3 0.24 0.126
F4-211-003 F4-211-003 F4-211-015 0.793 32:44 hr 5.152 0.311 0.249 0.136
F4-211-004 F4-211-004 F4-211-005 0.801 32:44 hr 8.299 0.224 0.179 0.07
F4-211-005 F4-211-005 F4-211-013 0.807 32:44 hr 5.684 0.293 0.235 0.121
F4-211-006 F4-211-006 F4-211-007 0.837 32:45 hr 3.497 0.427 0.341 0.251
F4-211-007 F4-211-007 G1-211-003 0.843 32:45 hr 4.773 0.343 0.274 0.165
F4-211-013 F4-211-013 F4-211-014 0.827 32:44 hr 7.15 0.254 0.203 0.091
F4-211-014 F4-211-014 F4-211-006 0.833 32:45 hr 4.061 0.382 0.305 0.203
F4-211-015 F4-211-015 F4-211-004 0.796 32:44 hr 5.159 0.311 0.249 0.136
F4-221-022 F4-221-022 G1-221-029 30.804 37:18 hr 4.723 2.729 0.606 0.683
F4-222-003 F4-222-003 F4-221-022 30.805 37:15 hr 4.209 3.014 0.67 0.789
F4-222-013 F4-222-013 F4-222-003 30.817 37:03 hr 4.505 2.842 0.632 0.725
F4-232-004 F4-232-004 F4-232-005 2.127 33:59 hr 4.19 1 1 2.608
F4-232-005 F4-232-005 F4-232-006 2.133 34:01 hr 4.203 1 1 1.229
F4-232-006 F4-232-006 F3-232-004 2.141 34:00 hr 3.409 0.875 0.656 0.767
F4-241-002 F4-241-002 G1-241-001 2.013 33:45 hr 5.71 0.833 1 1.342
F4-241-003 F4-241-003 F4-241-002 2.013 33:48 hr 5.71 0.833 1 2.235
F4-241-004 F4-241-004 F4-241-003 2.003 33:47 hr 5.683 0.833 1 2.592
F4-241-005 F4-241-005 F4-241-004 2 33:34 hr 5.672 0.833 1 2.406
F4-241-006 F4-241-006 F4-241-005 1.957 33:32 hr 5.552 0.833 1 1.734
F4-241-007 F4-241-007 F4-241-006 1.919 33:33 hr 5.443 0.833 1 2.084
F4-241-008 F4-241-008 F4-241-007 1.816 33:33 hr 5.152 0.833 1 2.098
F4-241-009 F4-241-009 F3-241-006 0.379 32:32 hr 1.902 0.374 0.299 0.195
F4-241-010 F4-241-010 F4-241-009 0.289 32:31 hr 1.809 0.32 0.256 0.143
F4-241-011 F4-241-011 F4-241-010 0.191 32:18 hr 1.753 0.244 0.195 0.083
F4-251-016 F4-251-016 F4-251-022 1.435 33:01 hr 4.599 0.52 0.416 0.362
F4-251-022 F4-251-022 F4-251-023 1.436 33:01 hr 4.508 0.528 0.422 0.372
F4-251-023 F4-251-023 F4-252-003 1.45 33:01 hr 4.301 0.551 0.441 0.402
F4-252-003 F4-252-003 F3-252-001 1.452 33:02 hr 4.318 0.55 0.44 0.4
F4-252-005 F4-252-005 F4-251-016 1.388 33:01 hr 4.702 0.499 0.399 0.335
F4-271-034 G1-271-007 F4-271-034 3.073 32:30 hr 5.678 0.807 0.645 0.748

F4-271-034A F4-271-034 F4-271-075 3.077 32:30 hr 5.455 0.836 0.669 0.788
F4-271-069 F4-271-069 F4-271-073 3.066 32:32 hr 5.246 0.863 0.691 0.823
F4-271-070 F4-271-070 F3-271-153 3.142 32:47 hr 5.683 0.822 0.657 0.769
F4-271-072 F4-271-072 F4-271-070 3.12 32:48 hr 3.933 1.25 1 1.083
F4-271-073 F4-271-073 F4-271-072 3.072 32:47 hr 6.061 0.763 0.61 0.689
F4-271-075 F4-271-075 F4-271-069 3.081 32:31 hr 5.457 0.837 0.67 0.789
G1-211-003 G1-211-003 9010 1.262 32:33 hr 2.099 0.886 0.709 0.851
G1-221-001 G1-221-001 G2-212-041 31.473 37:22 hr 3.062 4.5 1 1.06
G1-221-005 G1-221-005 G1-221-001 31.489 37:18 hr 5.013 2.644 0.588 0.651
G1-221-010 G1-221-010 G1-221-005 31.492 37:17 hr 4.745 2.769 0.615 0.698
G1-221-029 G1-221-029 G1-221-010 30.797 37:19 hr 3.791 3.317 0.737 0.893
G1-232-012 G1-232-012 F4-0232-BV 2.091 33:48 hr 4.12 1 1 2.036
G1-241-001 G1-241-001 G1-232-012 2.013 33:45 hr 8.846 0.459 0.459 0.432
G1-241-002 G1-241-002 F4-241-008 1.712 33:30 hr 4.856 0.833 1 1.753
G1-242-001 G1-242-001 G1-241-002 0.51 32:36 hr 2.306 0.501 0.601 0.673
G1-242-006 G1-242-006 G1-242-001 0.506 32:33 hr 2.396 0.482 0.578 0.635
G1-242-014 G1-242-014 G1-242-006 0.494 32:33 hr 2.562 0.447 0.537 0.563
G1-242-025 G1-242-025 G1-242-014 0.485 32:32 hr 2.615 0.434 0.52 0.535
G1-242-028 G1-242-028 G1-242-025 0.225 32:29 hr 2.134 0.282 0.339 0.247
G1-242-038 G1-242-038 G1-242-028 0.222 32:33 hr 1.893 0.305 0.367 0.287
G1-242-045 G1-242-045 G1-242-038 0.203 32:19 hr 1.894 0.286 0.344 0.254
G1-252-004 G1-252-004 G1-252-005 1.314 33:01 hr 4.706 0.539 0.539 0.567
G1-252-005 G1-252-005 F4-252-005 1.36 33:02 hr 3.983 0.557 0.445 0.409
G1-252-006 G1-252-006 G1-252-004 1.31 33:00 hr 3.963 0.62 0.62 0.706
G1-252-007 G1-252-007 G1-252-006 1.29 33:01 hr 3.752 0.641 0.641 0.742
G1-252-008 G1-252-008 G1-252-007 1.253 33:00 hr 4.061 0.585 0.585 0.646

9/30/2009 121 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future System PWWF Run - Gravity Main Output (No Improvements)

ID From ID To ID Maximum 
Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)
Maximum d/D Maximum q/Q

G1-252-009 G1-252-009 G1-252-008 1.25 33:00 hr 4.017 0.589 0.589 0.653
G1-252-011 G1-252-011 G1-252-009 1.243 32:54 hr 3.75 0.621 0.621 0.708
G1-271-007 G1-271-013 G1-271-007 3.05 32:30 hr 5.668 0.803 0.642 0.743
G1-271-013 G1-271-030 G1-271-013 3.069 32:30 hr 5.678 0.806 0.645 0.747
G1-271-030 G1-271-041 G1-271-030 3.109 32:31 hr 4.527 1.01 0.808 0.987
G1-271-042 G1-271-047 G1-271-042 2.777 32:30 hr 4.265 0.956 0.765 0.933
G1-271-047 G1-272-045 G1-271-047 2.803 32:31 hr 6.432 0.674 0.539 0.567
G1-272-045 G1-272-065 G1-272-045 2.742 32:33 hr 4.435 0.909 0.728 0.879
G1-272-065 G1-272-066 G1-272-065 2.687 32:30 hr 4.422 0.895 0.716 0.862
G1-272-066 G2-272-001 G1-272-066 2.687 32:30 hr 4.422 0.895 0.716 0.862
G2-212-001 G2-212-001 G3-212-007 31.561 37:37 hr 3.07 4.5 1 1.215
G2-212-002 G2-212-003 G2-212-002 31.574 37:30 hr 6.297 2.207 0.49 0.484

G2-212-002A G2-212-002 G2-212-001 31.571 37:33 hr 3.663 3.517 0.781 0.954
G2-212-014A G2-212-014 G2-212-003 7.001 37:30 hr 8.915 0.974 0.65 0.756
G2-212-015 G2-212-015 G2-212-014 31.55 37:30 hr 5.967 2.301 0.511 0.519
G2-212-032 G2-212-032 G2-212-047 31.557 37:31 hr 4.62 2.838 0.631 0.724
G2-212-035 G2-212-035 G2-212-032 31.558 37:29 hr 4.289 3.028 0.673 0.794
G2-212-038 G2-212-038 G2-212-035 31.559 37:29 hr 4.537 2.883 0.641 0.741
G2-212-041 G2-212-041 G2-212-038 31.559 37:24 hr 3.729 3.452 0.767 0.936
G2-212-047 G2-212-047 G2-212-015 31.554 37:31 hr 3.682 3.496 0.777 0.949
G2-252-043 G2-252-043 G2-252-045 1.16 32:46 hr 4.024 0.553 0.553 0.592
G2-252-044 G2-252-044 G2-252-043 1.176 32:47 hr 3.81 0.585 0.585 0.647
G2-252-045 G2-252-045 G1-252-011 1.213 32:59 hr 3.952 0.583 0.583 0.642
G2-252-046 G2-252-046 G2-252-044 1.181 32:47 hr 3.901 0.576 0.576 0.63
G2-252-047 G2-252-047 G2-252-046 1.172 32:46 hr 5.97 0.411 0.411 0.354
G2-272-014 G2-272-014 G2-272-001 2.722 32:32 hr 4.309 0.929 0.743 0.902
G2-272-036 G2-272-036 G2-272-014 2.705 32:31 hr 4.233 0.939 0.751 0.913
G2-272-049 G2-272-049 G2-272-036 2.644 32:31 hr 4.235 0.918 0.734 0.889
G2-272-055 G2-272-055 G2-272-049 2.543 32:30 hr 3.778 0.989 0.791 0.967
G2-272-068 G2-272-068 G2-272-055 2.103 32:30 hr 3.684 0.845 0.676 0.8
G2-272-080 G2-272-080 G2-272-068 2.016 32:16 hr 5.542 0.584 0.467 0.445
G3-211-015 G3-211-015 G3-211-018 36.95 37:47 hr 4.791 3.16 0.702 0.841
G3-211-018 G3-211-018 G3-211-017 36.856 37:46 hr 4.786 3.156 0.701 0.839
G3-212-006 G3-212-006 G3-212-007 3.279 32:15 hr 8.033 0.639 0.512 0.52
G3-212-007 G3-212-007 G3-211-015 34.833 37:46 hr 3.389 4.5 1 1.385
G3-252-026 G3-252-026 G3-252-028 1.103 32:46 hr 4.645 0.475 0.475 0.457
G3-252-027 G3-252-027 G3-252-026 1.105 32:45 hr 7.435 0.334 0.334 0.241
G3-252-028 G3-252-028 G3-252-029 1.099 32:46 hr 3.709 0.566 0.566 0.613
G3-252-029 G3-252-029 G2-252-047 1.177 32:46 hr 3.874 0.578 0.578 0.633
G3-252-030 G3-252-030 G3-252-027 1.106 32:45 hr 6.845 0.355 0.355 0.271
G3-252-031 G3-252-031 G3-252-030 1.106 32:46 hr 3.921 0.544 0.544 0.575
G3-252-032 G3-252-032 G3-252-031 1.086 32:46 hr 3.591 0.576 0.576 0.63
G4-252-008 G4-252-008 G3-252-032 1.082 32:45 hr 3.933 0.533 0.533 0.556

G4-252-008A G4-261-001 G4-252-008 0.946 32:45 hr 3.803 0.492 0.492 0.487
G4-261-008 G4-261-008 G4-261-015 0.956 32:31 hr 4.24 0.667 1 1.169
G4-261-015 G4-261-015 G4-261-016 0.948 32:32 hr 4.202 0.667 1 1.916
G4-261-016 G4-261-016 G4-261-017 0.927 32:31 hr 4.11 0.667 1 2.272
G4-261-017 G4-261-017 G4-261-029 0.917 32:30 hr 6.401 0.325 0.325 0.229
G4-261-018 G4-261-018 G4-261-020 0.938 32:45 hr 3.617 0.508 0.508 0.514
G4-261-020 G4-261-020 G4-261-021 0.942 32:46 hr 3.746 0.497 0.497 0.494
G4-261-021 G4-261-021 G4-261-001 0.947 32:45 hr 3.908 0.482 0.482 0.47
G4-261-029 G4-261-029 G4-261-018 0.924 32:32 hr 3.528 0.512 0.512 0.521
H1-261-006 H1-261-006 H1-261-025 0.85 32:30 hr 3.948 0.489 0.587 0.65
H1-261-008 H1-261-008 H1-261-009 0.896 32:29 hr 6.679 0.338 0.405 0.345
H1-261-009 H1-261-009 H1-261-010 0.904 32:32 hr 4.624 0.539 0.809 0.988
H1-261-010 H1-261-010 H1-261-011 0.917 32:32 hr 4.065 0.667 1 1.187
H1-261-011 H1-261-011 H1-261-012 0.942 32:32 hr 4.176 0.667 1 1.032
H1-261-012 H1-261-012 H1-261-015 0.937 32:31 hr 4.155 0.667 1 1.179
H1-261-015 H1-261-015 G4-261-008 0.955 32:30 hr 4.233 0.667 1 1.232
H1-261-025 H1-261-025 H1-261-008 0.861 32:30 hr 4.61 0.436 0.524 0.54
H1-262-023 H1-262-023 H1-261-006 0.825 32:17 hr 4.209 0.454 0.544 0.576

9/30/2009 122 of 181
FUTURE_PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1118 4685 0.02 0

1130 4,698.91 0.018 0 0.023
1132 4,698.91 0.001 0
1134 4,664.76 0.006 0
1136 4,668.30 0.001 0
1138 4,650.91 0.007 0.001
1140 4,648.22 0.006 0.001
1142 4,645.25 0.003 0
1144 4,638.52 0.007 0
1146 4,869.65 0.052 0
1148 4,714.99 0.02 0
1150 4,785.00 0.037 0
1152 4,745.54 0.034 0
1154 4,715.00 0.03 0
1156 4,694.95 0.016 0
1158 4,681.56 0.009 0
1176 4,796.40 0.002 0
1178 4,767.14 0.001 0
1180 4,746.00 0.001 0
1182 4,733.95 0.002 0 0.013
1184 4,674.06 0.002 0
1186 4,656.75 0.001 0
1188 4,641.11 0.001 0
1190 4,603.00 0.015 0
1220 4,580.00
1222 4,564.00 0.017 0
1224 4,557.00 0.012 0
1226 4,550.00 0.094 0.008
1228 4,535.00 0.002 0.054
1230 4,521.67 0 0.031
1236 4,609.12 0.005 0
1238 4,600.22 0.011 0
1240 4,568.00 0.014 0
1242 4,555.00 0.097 0
1244 4,547.00 0.127 0.012
1246 4,544.96 0.021 0.026
1248 4,538.00 0.024 0.021
1250 4,535.00 0 0.004
1252 4,539.02 0.015 0.001
1254 4,536.00 0.017 0.015
1256 4,644.94 0.021 0
1258 4,595.00 0.039 0
1260 4,582.00 0.075 0
1262 4,582.08 0.2 0.002
1264 4,565.00 0.15 0
1266 4,557.00 0.176 0.003
1268 4,544.00 0.017 0
1272 4,674.00 0.115 0
1274 4,647.41 0.028 0
1276 4,628.00 0.036 0 0.056
1278 4,612.05 0.044 0.004 0.104
1284 4,704.00 0.073 0
1286 4,703.00 0.002 0

9/30/2009 123 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1288 4,691.30 0.005 0
1290 4,675.00 0.012 0
1292 4,664.09 0.006 0
1294 4,664.00 0.005 0
1296 4,645.00 0.011 0
1298 4,619.00 0.026 0
1300 4,595.00 0.041 0
1302 4,588.00 0.005 0.002
1304 4,582.00 0.004 0
1306 4,575.00 0.004 0
1308 4,665.00 0.006 0
1310 4,628.00 0.005 0
1312 4,620.61 0.016 0
1314 4,585.00 0.01 0.009
1316 4,538.00 0.001 0.014
132 4,559.77 0.005 0.047 0.01 0 0.016
1332 4,709.12 0.03 0
1334 4,701.50 0.002 0
1338 4,722.82 0.001 0
134 4,555.68 0
1340 4,684.59 0.003 0
1344 4,754.53 0.002 0
1346 4,841.01 0.013 0
1348 4,753.80 0.004 0
1350 4,742.00 0.004 0
1352 4,689.00 0.009 0
1354 4,649.17 0.003 0
1356 4,652.84 0.008 0
1358 4,629.00
136 4,536.74 0.006 0 0
1360 4,619.60 0.018 0
1362 4,569.93 0.009 0
1364 4,567.00 0.01 0
1372 4,803.00 0.125 0.072
1374 4,803.00 0.15 0.086
1376 4,775.81
1378 4,725.69 0.455 0.054
1380 4,765.00
1382 4,784.68 0 0.043
1384 4,808.00 0.011 0.012
1386 4,843.87 0 0.009
1394 4,692.06 0.001 0
1396 4,775.00 0.272 0.031
1398 4,760.49 0.051 0.019
14 4,640.70 0.008 0.086 0.042 0
140 4,531.97 0.001 0.026 0.002 0 0.017
1404 4,667.67 0.027 0
1406 4,659.23 0.049 0.002
1422 4,696.00 0.004 0
1424 4,696.00 0 0
1426 4,697.00 0 0
1428 4,554.00 0 0
1430 4,555.49

9/30/2009 124 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
148 4,532.39
150 4,661.19 0.008 0.002 0
152 4,560.00
154
1554 4,520.30
1558 4,533.00 0 0.009
1560 4,528.00 0 0.004
1562 4,527.00 0 0.005
1564 4,525.69 0 0.003
1566 4,525.00 0.023
1568 4,543.00 0.036 0
1570 4,542.00 0.008 0
1572 4,558.00 0.034 0
1574 4,785.78 0.5 0.01
1576 4,750.64 0.061 0
1578 4,714.95 0.043 0.005
1580 4,705.45 0.057 0.005
1582 4,683.88 0.003 0
1584 4,680.21 0.003 0
1586 4,676.34 0.006 0
1588 4,674.51 0.001 0
1590 4,666.00 0.012 0
1596 4,602.00 1.5 0.098
1610 4,657.00
1612 4,706.00 0.099 0
1614 4,699.50 0.047 0
1618 4,683.00
1620 4,542.00 0 0
1622 4,545.00 0.001 0
1624 4,545.00 0 0
1626 4,547.00 0 0
1628 4,548.00 0 0
1630 4,548.00 0.004 0
1632 4,550.00
1634 4,550.00
1636 4,552.00
1638 4,555.00
1640 4,555.00
1642 4,565.00
1644 4,575.00 0 0
1646 4,585.00 0 0
1648 4,595.00 0 0
1650 4,597.00 0 0
1652 4,608.00 0.001 0
1654 4,615.00 0.002 0
1656 4,615.00 0.002 0
1658 4,625.00 0 0
1660 4,688.00 0.069 0
1668 4,943.00 0.066 0
1672 4,668.00 0.13 0.033
1676 4,637.70 0.094 0.047 0
1678 4,670.00 0.022 0.001
1680 4,669.00 0.052 0.005

9/30/2009 125 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
1682 4,728.00 0.06 0
1684 4,738.00 0.025 0
1686 4,775.00 0.035 0
1688 4,829.00 0.042 0
1700 4,655.00 0.003 0
1730 4,680.00
1732 4,670.00
1734 4,658.00
1736 4,640.00
1738 4,630.00
1740 4,600.00
1742 4,580.00
48 4,663.66 0.001 0.008 0 0
50 4,662.47 0
52 4,661.49 0 0 0
54 4,660.60 0
56 4,661.79 0
58 4,659.69 0
60 4,659.26 0.001
62 4,658.85 0.001
64 4,659.13 0.001 0.001 0 0
66 4,658.47 0 0 0
68 4,655.95 0 0 0
70 4,655.24 0.001 0.002
74 4,631.62 0.001
76 4,624.82 0 0.004
770 4,621.89 0.003 0 0
772 4,627.37 0.003 0 0
774 4,629.57 0.002 0.006 0.001 0
776 4,629.63 0.018 0
778 4,628.22 0 0 0
78 4,622.00 0.001
780 4,603.69
80 4,622.00 0
802 4,537.13 0.037
804 4,593.40 0.001 0.021 0.81 0.007 0 0.035
810 4,555.00 0.032 0.053
812 4,544.00 0.003 0.008
814 4,534.90 0.001 0.01 0.057
82 4,603.00 0
916 4,593.00 0.285 0.032

B1-272-001 4,656.60 0.03 0.006 0
B1-272-002 4,657.28 0.001 0
B1-272-003 4,658.04 0.004 0
B1-272-005 4,659.62 0.006 0
B1-272-007 4,660.98 0.013 0
B1-272-010 4,654.15 0.004 0
B1-272-012 4,653.42 0.015 0
B1-272-013 4,650.96 0.015 0
B1-272-015 4,650.38 0.031 0
B1-272-016 4,649.85 0.015 0.002
B1-281-001 4,662.51 0.007 0
B1-281-002 4,664.91 0.004 0

9/30/2009 126 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B1-281-004 4,667.12 0.07 0 0
B1-281-005 4,668.75 0.003 0
B1-281-006 4,670.69 0.003 0
B1-281-007 4,671.37 0.002 0
B1-281-009 4,674.29 0.005 0
B1-281-010 4,675.02 0.048 0.03 0 0.033
B1-292-001 4,714.95 0.009 0.001 0
B1-292-002 4,714.30 0.001 0
B1-292-003 4,716.66 0.009 0
B1-292-004 4,715.14 0.033 0
B1-292-010 4,714.07 0.003 0
B1-292-011 4,709.88 0.005 0
B1-292-012 4,682.02 0.004 0
B1-292-013 4,699.01 0.006 0
B1-292-014 4,698.59 0.001 0
B1-292-015 4,696.92 0.001 0
B1-292-016 4,697.59 0 0
B2-271-019 4,645.97 0.01 0.068 0 0
B2-271-020 4,646.10 0 0
B2-271-022 4,646.25 0.046 0
B2-271-031 4,644.88 0.002 0
B2-272-004 4,648.22 0.003 0.002 0
B2-272-005 4,646.98 0.003 0
B2-272-007 4,648.91 0.003 0.002 0
B2-272-008 4,648.60 0.006 0.001
B2-272-009 4,648.92 0.002 0.001 0
B2-272-014 4,649.73 0.003 0.031 0.002 0
B2-272-017 4,650.24 0.003 0.001
B2-272-021 4,651.87 0.007 0.002
B2-272-027 4,650.27 0.032 0.059 0.027 0.006 0
B2-272-028 4,651.04 0.053 0.002 0
B2-272-029 4,651.00 0.003 0
B2-272-030 4,652.06 0.007 0
B2-272-033 4,650.96 0.005 0.006 0
B2-281-001 4,656.19 0.003 0
B2-281-002 4,657.43 0.004 0
B2-281-003 4,657.95 0.119 0.001 0
B2-281-004 4,658.60
B2-281-005 4,660.30 0 0
B2-281-006 4,661.91 0 0
B2-281-013 4,662.47 0.001 0
B2-281-020 4,653.32 0.005 0
B2-281-022 4,655.62 0.004 0
B2-281-027 4,661.75 0 0
B2-281-029 4,656.57 0.003 0
B2-282-003 4,662.68 0.003 0
B2-282-036 4,664.20 0.003 0
B2-282-037 4,666.15 0.001 0
B2-282-041 4,666.15 0.001 0
B2-282-046 4,667.40 0.002 0
B2-282-047 4,668.61 0.001 0
B2-282-048 4,669.56 0.002 0
B2-282-051 4,671.11 0.005 0

9/30/2009 127 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B2-282-054 4,672.79 0.217 0.004 0 0.023
B2-291-024 4,679.63 0.003 0
B2-291-025 4,678.23 0.007 0
B2-291-026 4,678.52 0.004 0
B2-291-027 4,677.84 0.009 0
B2-291-028 4,675.12 0.006 0
B2-291-029 4,674.94 0.003 0
B2-291-030 4,673.49 0.007 0
B2-291-045 4,677.89 0.002 0
B2-292-001 4,689.77 0.004 0
B2-292-002 4,688.02 0.004 0
B2-292-003 4,685.12 0.003 0
B2-292-004 4,683.36 0 0
B2-292-008 4,682.02 0.004 0
B2-292-009 4,681.74 0.011 0
B2-292-010 4,682.23
B2-292-011 4,682.14 0 0
B2-292-012 4,685.28 0.001 0
B2-292-017 4,687.54 0.001 0
B2-292-018 4,689.26 0.001 0
B2-292-022 4,690.90 0.001 0
B2-292-023 4,692.04 0 0
B2-292-026 4,681.54
B2-301-001 4,692.06 0.008 0.034 0
B3-262-023 4,637.90 0.007 0.028 0.003
B3-262-027 4,639.09 0.007 0.004 0.011 0.001
B3-262-031 4,640.22 0.006 0.045 0.049 0.003 0
B3-271-003 4,639.60 0.004 0.001 0
B3-271-006 4,639.29 0.006 0.004 0
B3-271-018 4,640.18 0.01 0.004 0
B3-271-026 4,642.09 0.007 0.023 0.001 0
B3-271-032 4,643.90 0.009 0.009 0
B3-271-039 4,644.66 0.009 0.007 0
B3-271-042 4,641.88 0.005 0.002 0
B3-271-045 4,644.45 0.004 0.001 0
B3-271-054 4,643.99 0.004
B3-271-058 4,645.44 0.008 0.002 0
B3-271-059 4,645.04 0.003 0 0
B3-271-063 4,644.83 0.003 0 0
B4-261-014 4,615.35 0.006 0.002 0.001
B4-262-001 4,626.61 0.005 0.019 0.014 0.001
B4-262-011 4,624.94 0.007 0.028 0.002 0.001
B4-262-016 4,633.29 0.007 0.001 0
B4-262-022 4,633.48 0.007 0.021 0.002 0
B4-262-024 4,632.42 0.006 0.008 0 0.002
B4-262-028 4,634.70 0.002
B4-262-030 4,635.77 0.006 0 0
B4-262-031 4,635.58 0.002 0.001 0
B4-262-036 4,639.18 0.002 0 0
B4-262-037 4,639.15 0.005 0.005 0.001 0
B4-262-038 4,638.96 0.007 0 0
B4-262-044 4,628.65 0.005 0.004 0
B4-262-114 4,636.36 0.002

9/30/2009 128 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
B4-271-001 4,639.11 0.002 0.001 0
B4-271-011 4,641.78 0.009 0.001 0
B4-271-028 4,646.15 0.007 0.001 0
B4-271-033 4,646.99 0.008 0.002 0
B4-271-128 4,639.74 0.005 0.001 0.001
B4-271-135 4,639.73 0.006 0.016 0.001 0
B4-271-138 4,639.45 0.008 0.004 0
B4-271-143 4,640.50 0.006 0.001 0
B4-271-145 4,641.45 0.006 0 0
B4-271-146 4,643.18 0.008 0.001 0
B4-271-147 4,644.70 0.006 0.022 0.007 0.001 0
B4-271-148 4,647.63 0.007 0.002 0
B4-272-004 4,650.15 0.009 0.071 0.006 0
B4-272-039 4,651.93 0.005 0.016
B4-272-040 4,652.26 0.007 0.001 0
B4-272-044 4,653.41 0.011 0.002 0
B4-272-048 4,653.82 0.011 0.001 0
B4-272-086 4,650.62 0.012 0.017 0
B4-272-091 4,651.17 0.005 0 0
B4-272-092 4,651.27 0.008
B4-272-093 4,647.86 0.004 0.001 0
B4-272-094 4,647.89 0.005 0.003 0
B4-272-095 4,649.15 0.007
B4-272-096 4,650.63 0.011 0.002 0
B4-281-054 4,655.65 0.015 0.001 0
B4-281-057 4,656.77 0.021 0.001 0

BV-105 4,555.49
BV-292-013 4,686.36 0.001 0
C1-221-018 4,855.42 0 0 0
C1-221-019 4,856.62 0.002 0.029 0.004 0
C1-261-020 4,611.50 0.004 0.012 0 0.002
C1-261-028 4,607.00 0.004 0 0
C1-261-030 4,607.41 0.002 0.009 0 0
C1-261-058 4,620.88 0.003 0.004 0
C1-261-060 4,612.10 0.008 0.027 0.005 0 0.002
C1-261-062 4,616.02 0.002 0.001 0
C1-281-035 4,656.27 0.028 0.195 0.01 0
C2-221-030 4,856.52 0.001 0.001 0
C2-221-031 4,840.90 0 0.001 0
C2-221-032 4,852.13 0 0.001 0
C2-221-033 4,855.02 0 0.001 0
C2-221-034 4,856.96 0.001 0.001 0
C2-221-035 4,854.80 0.004 0.001 0
C2-221-037 4,853.25 0.001 0.001 0
C2-221-065 4,852.08 0 0.003 0
C2-261-001 4,603.22
C2-261-013 4,572.06 0 0.011
C2-261-024 4,575.01 0
C3-212-031 4,810.25 0 0 0
C3-221-003 4,835.19 0 0.01 0.001 0
C3-221-004 4,830.28 0 0 0
C3-221-005 4,821.15 0 0.001 0
C3-221-006 4,811.19 0 0.001 0

9/30/2009 129 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
C3-221-030 4,822.68 0 0.003 0 0
C3-252-001 4,559.32
C3-252-002 4,561.74
C3-261-001 4,562.22 0
C3-261-002 4,563.15 0 0 0.001
C3-261-004 4,564.51 0
C3-261-005 4,564.51 0 0 0
C3-261-007 4,563.27 0
C3-261-008 4,565.25 0 0 0
C3-261-009 4,563.05
C3-261-010 4,564.47
C3-261-011 4,563.00
C3-261-012 4,566.30
C3-261-013 4,565.68
C3-261-015 4,565.28 0 0 0
C3-261-019 4,563.78 0 0 0
C3-261-021 4,565.00 0 0.022 0.06 0 0
C3-261-031 4,565.76 0 0 0
C3-261-035 4,573.34 0 0 0
C3-261-040 4,566.68 0.001 0 0
C3-261-043 4,571.45 0 0 0
C3-261-050 4,567.28 0 0 0
C3-261-056 4,567.40 0.001 0.017 0 0 0.006
C3-261-062 4,567.35 0.001 0 0.002
C3-261-075 5,000.00 0 0 0
C3-261-076 5,000.00 0 0 0
C3-262-007 4,567.22 0.001 0 0.003
C3-262-009 4,567.77 0.001 0 0.001
C3-262-033 4,569.31 0.001 0 0.001
C3-262-041 4,569.51 0.001 0 0.001
C3-262-046 4,570.66 0.001 0 0
C3-262-051 4,568.30 0 0 0
C3-262-061 4,572.79 0.002 0 0.003
C3-262-070 4,577.51 0 0 0
C3-262-071 4,577.15 0.001 0 0.001
C3-262-074 4,578.59 0.001 0 0
C3-271-001 4,576.86 0.002 0 0.001
C3-271-003 4,578.37 0.001 0.004 0.004 0 0.001
C3-271-004 4,579.69 0.002 0 0.001
C3-271-007 4,581.04 0.002 0 0.001
C3-271-010 4,581.04 0.001 0 0.001
C3-271-012 4,581.04 0.001 0 0.001
C4-212-059 4,802.26 0 0.001 0
C4-212-060 4,790.25 0.001 0.004 0 0
C4-212-061 4,781.59 0 0 0
C4-221-001 4,776.51 0.001 0.001 0
C4-252-001 4,557.32
C4-252-002 4,559.28 0 0
C4-252-003 4,560.79
C4-252-004 4,559.57 0 0
C4-252-005 4,559.66
C4-252-006 4,557.44
C4-252-007 4,560.16

9/30/2009 130 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
C4-252-008 4,559.21
D1-212-011 4,757.04 0.001 0.003 0
D1-212-012 4,751.59 0.001 0.002 0
D1-212-032 4,767.46 0.001 0.002 0.003 0
D1-242-011 4,631.80 0.001 0 0
D1-242-017 4,645.13 0.001 0 0
D1-242-018 4,656.69 0.002 0 0
D1-242-019 4,661.02 0.005 0.001 0 0.001
D1-242-030 4,631.80 0.001 0 0
D1-242-031 5,000.00 0.001 0.001 0
D1-251-005 4,663.66 0.002 0.012 0.002
D1-251-023 5,000.00 0.002 0.003 0.004 0.001
D1-252-001 4,554.94 0 0 0
D1-252-004 4,555.66
D1-252-005 4,555.31 0
D1-252-008 4,555.58 0.001 0 0
D1-252-009 4,556.21
D1-252-010 4,555.57 0.001 0.004 0 0
D1-252-011 4,555.56
D1-252-015 4,556.52
D1-252-016 4,557.04 0.001 0 0
D1-252-018 4,556.32
D1-252-019 4,556.43
D1-252-023 4,557.57 0.001
D1-252-031 4,557.39 0.001 0 0
D1-252-036 4,557.63 0.001 0.002 0 0
D1-252-041 4,558.20 0.003 0.002 0
D1-252-042 4,558.62 0.002 0.007 0.001 0
D1-252-050 4,585.00 0 0
D1-252-053 4,581.46 0 0.001 0.001
D1-252-056 4,581.81 0 0.001 0.001
D1-252-057 4,582.88 0.009 0.003 0.002
D1-252-059 4,582.91 0.001
D1-261-001 4,583.74 0 0.053 0.013 0 0
D1-261-003 4,588.00 0.056 0.012
D1-261-006 4,583.32 0.004 0.001 0.001
D1-261-008 4,584.98 0.005 0.005 0.003
D1-261-020 4,588.00 0 0.011 0.006
D1-261-021 4,584.67 0.004 0.008 0.004
D1-261-023 4,587.00 0 0.006 0.003
D1-261-036 4,586.86 0.006 0.013 0.007
D1-261-037 4,589.00 0.001 0.002 0.001
D1-261-052 4,588.29 0.006 0.009 0.005
D1-261-059 4,588.00 0.001 0.001 0
D1-261-061 4,588.00 0 0.006 0.004
D1-261-075 4,589.51 0.01 0.002 0.001
D1-261-084 4,590.00 0.003 0.01 0.007
D1-261-103 4,591.22 0.007 0.002 0.001
D1-261-116 4,588.00 0.017 0.01
D1-261-117 4,591.75 0.01 0.004 0.002
D1-261-128 4,590.09 0.015 0.015 0.009
D1-262-001 4,589.00 0.004 0.009 0.005
D1-262-025 4,589.16 0.018 0.01 0.006

9/30/2009 131 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D1-262-030 4,590.00 0.003 0.002
D1-262-040 4,589.76 0.006 0.005 0.008 0.001 0
D1-262-049 4,590.00 0.007 0.005
D1-262-067 4,591.72 0.006 0.002 0.001
D1-262-079 4,592.00 0.048 0.027 0.017 0.031
D1-262-088 4,593.50 0.006 0.003 0.002
D1-262-100 4,594.93 0.006 0.006 0.004
D1-271-017 4,596.81 0.003 0 0
D1-271-051 4,598.99 0.002 0.003 0
D1-271-054 4,596.12 0.002 0.012 0.005 0
D1-271-055 4,596.12 0.006 0.008 0.006 0.002
D1-271-092 4,596.12 0.001 0.002 0
D2-212-001 4,743.95 0 0 0
D2-212-002 4,742.51 0 0 0 0
D2-212-003 4,733.57 0.001 0 0 0
D2-212-011 4,746.35 0 0.002 0.001 0
D2-212-012 4,744.03 0 0 0
D2-212-013 4,738.35 0 0.003 0 0
D2-212-014 4,726.24 0.001 0.001 0
D2-212-025 4,742.51 0 0 0
D2-241-006 4,658.54 0.001 0.002 0.002 0
D2-241-007 4,655.59 0 0 0
D2-251-004 4,555.68
D2-251-005 4,555.19
D2-251-008 4,660.22 0.001 0.039 0.001 0 0.001
D2-251-014 4,657.55 0 0.001 0
D2-252-002 4,556.35 0.001 0 0
D2-252-004 4,555.49 0
D2-252-005 4,556.03
D2-252-006 4,555.69 0.001 0.001
D2-252-008 4,557.06 0.001 0.001
D2-252-010 4,564.13
D2-252-011 4,556.07 0 0
D2-252-012 4,555.82 0.002 0 0
D2-252-014 4,556.19 0.001
D2-252-015 4,556.19 0.001 0
D2-252-026 4,559.34 0.009
D2-252-033 4,559.07
D2-252-039 4,559.94
D2-252-049 4,570.51
D2-252-050 4,577.00
D2-252-052 4,578.00
D2-252-056 4,579.00
D2-252-057 4,573.79 0.015 0.052
D2-252-062 4,574.15
D2-252-067 4,587.00
D2-252-069 4,577.81 0.003
D2-252-071 4,575.19
D2-252-085 4,580.75 0.002 0.01 0.006
D2-252-105 4,572.19
D2-271-017 4,603.11
D2-271-019 4,601.30 0 0
D2-271-022 4,600.17 0.001

9/30/2009 132 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D2-271-023 4,598.81 0.001
D2-271-039 4,601.59 0.001 0.297 0.012 0.049 0.046
D2-271-042 4,601.00 0.002
D2-271-043 4,599.90 0.002
D2-271-045 4,598.99 0.002 0.07
D2-271-048 4,601.69 0.001
D2-271-052 4,603.54 0.001 0 0
D2-271-063 4,604.76 0.009 0.003 0
D2-271-067 4,605.65 0.005 0.001 0
D2-271-075 4,605.91 0.007 0.01 0.005 0
D2-271-109 4,597.40 0.003 0.002 0
D2-272-011 4,606.03 0.008 0.006 0
D2-272-023 4,607.35 0.01 0.006 0
D2-272-025 4,604.90 0.003 0 0
D2-272-029 4,604.13 0.003 0 0
D2-272-052 4,605.25 0.009 0 0
D2-272-070 4,605.84 0.007 0 0
D2-272-072 4,607.18 0.009 0.003 0.002
D2-272-074 4,608.78 0.007 0.004 0.002
D2-272-075 4,608.78 0 0 0
D2-281-002 4,608.78 0
D3-212-001 4,713.00 0 0.001 0 0
D3-212-002 4,710.90 0 0 0
D3-212-003 4,708.13 0 0 0
D3-212-004 4,705.24 0 0 0
D3-212-012 4,702.84 0 0 0 0
D3-212-013 4,698.75 0 0 0
D3-212-017 4,697.20 0
D3-212-018 4,701.55 0 0 0
D3-212-022 4,716.93 0.001 0.002 0 0
D3-212-023 4,715.72 0 0.001 0.001 0
D3-221-016 4,695.09 0 0 0
D3-221-021 4,683.00 0.001 0.001 0
D3-221-022 4,683.00 0.001 0.001 0
D3-221-023 4,683.00 0.001 0 0
D3-221-024 4,683.00 0 0 0
D3-232-001 4,628.13 0 0.012 0 0 0.014
D3-232-009 4,644.58 0 0 0
D3-232-015 4,634.34 0 0 0
D3-232-017 4,613.76 0.001 0.003 0
D3-232-018 4,626.19 0 0.001 0
D3-241-001 4,650.99 0 0 0
D3-241-002 4,651.19 0 0.001 0
D3-241-003 4,654.39 0.001 0 0
D3-241-004 4,649.91 0 0 0
D3-241-005 4,650.33 0 0 0
D3-241-006 4,650.09 0.001 0 0
D3-241-007 4,649.00 0 0 0
D3-241-008 4,651.31 0 0.001 0
D3-241-009 4,652.37 0.001 0 0
D3-251-001 4,555.45
D3-251-002 4,555.84
D3-251-004 4,554.87

9/30/2009 133 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D3-251-008 4,553.38
D3-251-011 4,555.31 0.008
D3-251-012 4,555.45
D3-251-013 4,556.46 0.022 0.012
D3-251-014 4,559.45 0
D3-251-015 4,554.87
D3-251-016 4,548.92
D3-252-008 4,556.68 0.002 0 0.012
D3-252-012 4,555.65 0.002 0.005 0.003
D3-252-045 4,572.19 0.003 0.004 0.004
D3-252-054 4,576.99 0.002 0.003 0.002
D3-252-057 5,000.00 0.002 0.023 0.013
D3-261-010 4,591.00 0 0.034 0.101 0 0.003
D3-261-014 4,591.00 0.001 0.132 0.003 0.001
D3-261-025 4,594.00 0.002 0.003 0.001
D3-261-045 4,597.00 0.003 0.002 0.001
D3-261-075 4,600.00 0.004 0.036 0.029 0.002 0
D3-261-086 4,602.00 0.007 0.007 0.002
D3-261-117 4,607.00 0.002 0.009 0.001
D3-261-130 4,608.00 0.004 0.005 0
D3-262-017 4,609.00 0.007 0.118 0.08 0.001 0
D3-262-018 4,610.00 0.007 0.208 0.005 0.001 0
D3-262-042 4,608.00 0.004 0.009 0.001 0
D3-262-065 4,606.00 0.006 0.002 0
D3-262-083 4,610.00 0.007 0 0
D3-262-122 4,608.00 0.004 0.001 0
D3-271-013 4,612.50 0.003 0.015 0.085 0.033 0 0
D3-271-019 4,607.81 0.002 0
D3-271-024 4,605.19 0 0
D3-271-029 4,613.00 0.001
D3-271-038 4,608.37 0 0
D3-271-055 4,610.45 0.002
D3-271-059 4,611.12 0 0
D3-271-068 4,617.13 0
D3-271-069 4,616.85
D3-271-070 4,615.82 0.002 0
D3-271-072 4,613.27 0.001 0
D3-271-075 4,617.94
D3-271-111 4,614.00 0.001
D3-281-006 4,608.96 0 0.8 0.103 0.04
D4-221-004 4,683.00 0.001 0.001 0
D4-221-005 4,662.00 0.001 0.001 0
D4-221-008 4,654.90 0.001 0.001 0
D4-221-009 4,651.00 0.001 0.001 0
D4-221-010 4,646.00 0.001 0.001 0
D4-221-011 4,643.00 0.001 0.002 0.001 0.001
D4-221-015 4,637.85 0.001 0.002 0
D4-232-001 4,595.25 0 0 0
D4-232-002 4,575.21 0 0 0
D4-232-003 4,563.00 0 0 0
D4-232-004 4,562.51 0.001 0 0
D4-232-005 4,555.62 0 0
D4-232-006 4,546.99 0.001 0

9/30/2009 134 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
D4-232-007 4,539.68 0.005 0.001 0
D4-232-008 4,539.41 0 0
D4-232-020 4,788.00 0 0.005 0 0
D4-251-001 4,551.09
D4-251-005 4,552.08 0.187 0.031 0.031 0.133
D4-251-008 4,552.54
D4-251-018 5,000.00
D4-251-019 5,000.00
D4-271-014 4,624.56 0.003 0.002
D4-271-015 4,622.79
D4-271-018 4,621.51
D4-271-021 4,620.89
E1-221-001 4,639.87 0.001 0.001 0.001 0
E1-222-004 4,638.00 0.001 0.002 0.001
E1-222-005 4,627.00 0.001 0.002 0
E1-222-006 4,620.00 0.001 0.002 0.001
E1-222-007 4,623.00 0 0.003 0
E1-222-011 4,618.00 0.001 0.001 0
E1-222-012 4,612.00 0.001 0.001 0
E1-231-012 4,639.85 0.001 0.002 0.003 0
E1-232-001 4,537.50
E1-232-025 4,538.19
E1-242-001 4,548.46
E1-242-002 4,548.17
E1-251-001 4,548.07
E1-251-002 4,549.16
E1-251-003 4,549.50 0.005 0 0.006
E1-251-004 4,548.81 0.003 0 0.002
E1-251-007 4,550.14 0.003 0 0
E1-251-018 4,552.73 0.003 0 0.001
E1-251-019 4,553.70 0.001 0.005 0 0
E1-251-020 4,553.70 0.001 0 0
E1-251-021 4,554.64 0.003 0 0.001
E1-251-023 4,555.81 0.002 0.004 0.001
E1-251-025 4,548.17 0.002 0 0.006
E1-271-068 4,630.77 0.001 0
E1-271-072 4,627.97 0.001 0
E1-271-076 4,624.85 0.003 0.002
E2-202-016 4,725.54 0.009 0.076 0.032 0
E2-222-007 4,637.79 0.001 0.002
E2-222-015 4,603.00 0
E2-222-016 4,603.00 0
E2-222-017 4,602.00 0
E2-222-028 4,637.79 0 0 0
E2-222-029 4,637.79 0
E2-222-030 4,637.79 0
E2-222-031 4,637.79 0
E2-222-036 4,591.00 0.001
E2-222-037 4,591.00 0 0 0
E2-222-040 4,637.79 0
E2-222-044 4,598.00 0.001 0.001 0
E2-222-048 4,637.79 0 0 0
E2-222-050 4,637.79 0 0.015

9/30/2009 135 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
E2-222-067 4,603.00 0.001 0.001 0
E2-222-075 4,610.00 0.001 0.002 0 0
E2-231-002 4,643.10 0.001 0 0
E2-231-005 4,641.90 0.001 0.002 0
E2-231-006 4,637.10 0.001 0.001 0
E2-231-013 4,635.95 0.001 0.002 0 0
E2-231-021 4,636.94 0.001
E2-231-028 4,647.50 0.002 0.002 0
E2-231-029 4,646.62 0 0 0
E2-231-030 4,645.21 0
E2-231-031 4,644.31 0 0 0
E2-231-035 4,640.93 0 0 0
E2-231-037 4,640.55 0 0.001 0
E2-232-013 4,538.60
E2-232-014 4,555.40
E2-242-004 4,550.05
E2-242-011 4,552.87
E2-242-017 4,552.84
E2-242-024 4,549.64
E2-242-034 4,548.66
E2-251-027 4,550.68 0.005 0.012 0 0.005
E2-251-058 4,555.97 0.001 0 0
E2-252-192 4,559.30 0
E2-252-193 4,565.83 0.001 0.005 0
E2-252-194 4,576.19 0.001 0.004 0.001
E2-252-196 4,559.47 0.001 0.001 0.001
E2-271-076 4,645.81 0.006 0 0
E2-271-078 4,642.38 0 0
E2-271-081 4,639.14 0.001 0
E2-271-086 4,635.95 0 0
E3-202-008 4,711.83 0 0.002 0.001 0
E3-202-009 4,718.61 0.001 0.001 0
E3-202-010 4,713.19 0 0.001 0
E3-202-011 4,710.71 0 0.001 0
E3-202-012 4,709.38 0 0.001 0
E3-202-BV 4,718.07 0 0.001 0
E3-222-051 4,561.00 0.002 0 0
E3-222-064 4,559.72 0.001 0.003 0 0
E3-222-065 4,558.00 0.001 0 0
E3-231-006 4,552.00 0.002 0.003 0.004 0
E3-241-015 4,547.53 0.033
E3-241-022 4,547.99
E3-241-028 4,548.74
E3-241-034 4,550.68 0.003 0.017 0 0.002
E3-241-036 4,553.65 0.004 0 0.002
E3-241-048 4,554.31 0.002 0.017 0.004 0.002
E3-241-049 4,555.23 0.007 0.005 0.006
E3-242-002 4,549.96
E3-242-012 4,549.55
E3-252-001 4,579.49 0 0.001 0 0.001
E3-252-003 4,578.01 0.001 0.001 0
E3-252-004 4,581.01 0 0.008 0
E3-252-084 4,581.28 0.001 0 0.001

9/30/2009 136 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
E3-252-085 4,580.53 0 0 0
E3-271-068 4,650.07 0.004 0.005 0 0
E3-271-072 4,647.15 0.006 0.001 0
E3-271-074 4,645.76 0.005 0.016 0.001 0.001
E3-271-121 4,664.18 0.002 0.001 0
E3-271-122 4,664.18 0.002 0.001 0
E3-271-123 4,654.21 0.004 0 0
E4-202-001 4,701.01 0 0.001 0
E4-202-002 4,691.43 0 0 0
E4-202-003 4,682.45 0 0 0
E4-202-007 4,681.68 0 0.002 0 0
E4-202-009 4,683.62 0 0.001 0 0
E4-202-013 4,675.41 0 0 0
E4-202-014 4,668.71 0 0 0
E4-231-005 4,549.56
E4-231-006 4,548.23
E4-231-007 4,537.67 0.002 0 0.001
E4-231-008 4,538.95
E4-232-016 4,544.02
E4-241-005 4,545.86 0.047
E4-241-016 4,545.76
E4-241-075 4,559.77 0
E4-241-077 4,557.41 0.001 0.002 0.001
E4-241-078 4,554.86 0.002 0.002 0.001
E4-241-079 4,553.36 0.002 0.075 0.002 0.001
E4-241-080 4,553.60 0.002 0.004 0.002
E4-241-081 4,560.82 0
E4-242-014 4,561.53 0.002 0.002 0.001
E4-242-029 4,562.46 0.003 0.005 0.003
E4-242-034 4,562.86 0.001 0.001 0.001
E4-242-036 4,562.95 0.002 0.005 0.003
E4-242-045 4,563.48 0.005 0.014 0.008
E4-242-057 4,564.49 0.005 0.018 0.005
E4-242-062 4,565.50 0.004 0.024 0.005
E4-242-069 4,565.79 0.003 0.006 0.011 0.006
E4-242-078 4,567.20 0.001 0.003 0.003
E4-251-001 4,567.38 0.001 0.012 0.004
E4-252-009 4,581.22 0 0 0
E4-252-010 4,581.19 0
E4-252-011 4,581.87 0.001 0 0
E4-252-013 4,586.51 0 0 0
E4-252-014 4,586.55 0 0 0
E4-252-019 4,586.54 0
E4-252-021 4,586.49 0.001 0.004 0
E4-252-023 4,585.78 0.002 0.014 0
E4-252-033 4,588.12 0.001 0.001 0
E4-252-035 4,593.09 0.001 0.003 0
E4-252-037 4,596.23 0 0 0
E4-271-058 4,679.36 0.001 0.017 0
E4-271-060 4,677.07 0.001 0.007 0
E4-271-062 4,672.66 0.001 0.006 0
E4-271-063 4,670.03 0 0.005 0
E4-271-064 4,668.97 0.001 0.004 0.005 0

9/30/2009 137 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F1-202-005 4,635.52 0 0.001 0
F1-202-006 4,633.60 0 0.001 0
F1-202-007 4,631.66 0.001 0.005 0.001 0
F1-202-008 4,636.08 0.001 0.002 0
F1-202-009 4,646.60 0 0.007 0 0
F1-202-010 4,657.51 0 0 0
F1-231-001 4,535.76 0.002 0 0.004
F1-231-002 4,534.29 0.002 0 0.001
F1-231-003 4,533.00 0.002 0 0.003
F1-232-001 4,541.76
F1-232-002 4,542.61
F1-232-008 4,542.87
F1-232-012 4,542.90
F1-232-013 4,543.00 0 0.003 0.002
F1-232-014 4,544.35 0.001 0.006 0.003
F1-232-017 4,545.30 0.001 0.006 0.003
F1-232-019 4,543.99 0.003 0.083 0.039 0.023
F1-232-033 4,542.97
F1-232-066 4,542.90
F1-241-050 4,562.29 0.001 0.003 0.002
F1-241-109 4,564.40 0.002 0.009 0.005
F1-241-110 4,567.50 0.001 0.011 0.005
F1-242-001 4,561.36 0 0.005 0 0
F1-251-003 4,567.58 0.001 0.075 0.012 0.002
F1-251-015 4,568.22 0.004 0.006 0.006
F1-251-023 4,569.76 0.004 0.023 0.007 0.006
F1-251-031 4,570.51 0.002 0.002 0.002
F1-251-033 4,571.32 0.001 0.001 0.001
F1-251-034 4,571.74 0.005 0.008 0.003
F1-251-039 4,574.01 0.008 0.019 0.002
F1-251-040 4,576.83 0.004 0.01 0.001
F1-251-041 4,576.74 0.003 0.002 0.013 0.001
F1-251-044 4,579.14 0.004 0.013 0
F1-251-047 4,581.16 0.002 0.009 0
F1-251-048 4,581.18 0.001 0.004 0
F1-251-049 4,586.77 0.003 0.005 0.001
F1-251-050 4,586.77 0.003 0.01 0.001
F1-251-068 4,580.49 0.001 0.007 0
F1-251-106 4,571.32 0.002 0.002 0.002
F1-251-108 4,581.83 0.002 0.016 0.003 0
F1-252-017 4,597.89 0 0 0
F1-252-033 4,599.93 0 0 0
F1-252-039 4,609.51 0.001 0.008 0 0
F1-261-003 4,609.31 0 0 0
F1-261-004 4,609.98 0.001 0 0
F1-261-009 4,607.52 0.001 0.001 0
F1-261-026 4,607.64 0.002 0.004 0
F1-261-040 4,608.58 0.001 0.008 0.002 0
F1-261-048 4,611.41 0.002 0.002 0
F1-261-058 4,615.25 0.002 0.003 0
F1-261-064 4,617.47 0.002 0.003 0.005 0.004 0
F1-261-070 4,619.40 0.001 0.003 0.001
F1-261-075 4,621.68 0.002 0.027 0.006 0.001

9/30/2009 138 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F1-261-078 4,625.58 0.001 0.009 0.004
F1-261-081 4,626.87 0.001 0.006 0.002
F1-261-089 4,630.42 0.001 0.011 0.002 0
F1-261-095 4,635.78 0
F1-261-097 4,635.78 0 0.001 0
F1-261-106 4,635.78 0.007 0.066 0.042 0.008 0.004
F1-271-101 4,680.72 0.007 0.206 0.011 0.034 0.001
F1-271-103 4,678.53 0.002 0.022 0.017 0 0.001
F2-202-001 4,625.07 0.001 0.002 0
F2-202-002 4,613.34 0.001 0.006 0
F2-202-003 4,618.05 0.001 0.002 0
F2-202-004 4,606.95 0.001 0 0
F2-202-005 4,616.09 0.001 0.002 0
F2-202-006 4,600.68 0.003 0.001 0
F2-202-007 4,610.35 0.002 0.005 0
F2-202-023 4,618.05 0.001 0.002 0
F2-202-024 4,600.68 0.001 0 0
F2-231-004 4,537.75
F2-231-010 4,538.23
F2-231-016 4,539.66
F2-231-023 4,540.25
F2-231-024 4,536.76 0.004 0 0.011
F2-232-002 4,548.42 0 0.006 0.004
F2-232-003 4,546.58 0.001 0.013 0.01
F2-232-004 4,546.87 0.001 0.002 0.01 0.007
F2-232-005 4,546.09 0.001 0.008 0.005
F2-232-006 4,544.74 0.001 0.019 0.011
F2-232-007 4,548.35 0 0.007 0.004
F2-242-055 4,568.60 0 0.02 0.002
F2-242-056 4,569.90 0 0.028 0
F2-251-012 4,594.81 0.002 0 0
F2-251-016 4,590.51 0.005 0.001 0
F2-251-017 4,588.87 0.004 0 0
F2-251-018 4,586.77 0.002 0.004 0
F2-251-028 4,593.38 0.003 0 0
F2-252-027 4,587.15 0.002 0.023 0 0
F2-261-053 4,646.02 0.002 0.006 0.002 0
F2-262-011 4,647.99 0.004 0.017 0.002 0
F2-262-017 4,647.02 0.001 0.001 0
F2-262-020 4,651.23 0.001 0 0
F2-262-029 4,651.02 0.002 0 0
F2-262-032 4,658.08 0.003 0.022 0 0
F2-262-038 4,659.40 0.003 0.005 0.001 0
F3-202-006 4,584.95 0.003 0.003 0
F3-202-007 4,585.30 0.001 0.009 0 0
F3-211-010 4,579.68 0.005 0.01 0
F3-211-011 4,579.68 0.001 0 0
F3-211-012 4,573.98 0.002 0.018 0.001 0
F3-211-013 4,573.89 0.001 0.001 0
F3-222-007 4,536.73
F3-222-008 4,537.93
F3-222-019 4,534.77
F3-222-020 4,534.77 0.007

9/30/2009 139 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F3-231-015 4,537.75
F3-232-001 4,549.86 0.005 0.013
F3-232-002 4,550.38 0.002 0.001
F3-232-003 4,552.62 0.004 0.002
F3-232-004 4,558.46 0.001 0.021 0.005
F3-232-005 4,557.00 0.001 0.033 0.005
F3-232-006 4,555.72 0.001 0.043 0.005
F3-232-007 4,555.62 0.001 0.099 0.049
F3-241-004 4,571.60 0 0.001 0
F3-241-005 4,572.40 0.001 0.027 0
F3-241-006 4,573.10 0.001 0.025 0
F3-242-010 4,571.00 0.001 0.031 0
F3-242-011 4,571.50 0.001 0.029 0
F3-251-023 4,603.93 0.003 0.002 0
F3-251-024 4,597.37 0.002 0.113 0.001 0
F3-251-082 4,594.99 0.002 0.015 0.003 0
F3-252-001 4,608.13 0.002 0.001 0
F3-252-003 4,605.73 0.002 0.021 0.001 0
F3-262-038 4,659.25 0.004 0.008 0
F3-262-052 4,662.53 0.002 0.007 0.004 0
F3-262-057 4,667.06 0.005 0.039 0.007 0.001
F3-262-063 4,675.61 0.004 0.005 0.001
F3-262-074 4,679.91 0.002 0.02 0.009 0.002
F3-271-152 4,680.45 0.002 0.009 0.002
F3-271-153 4,679.84 0.001 0.004 0.001
F4-0232-BV 4,566.57 0 0.009 0.007
F4-211-002 4,569.32 0.001 0.002 0
F4-211-003 4,560.88 0 0.001 0
F4-211-004 4,557.38 0 0.002 0
F4-211-005 4,545.39 0.002 0.001 0
F4-211-006 4,534.99 0.001 0.001 0
F4-211-007 4,531.09 0.002 0.001 0
F4-211-013 4,540.04 0.004 0.004 0
F4-211-014 4,538.11 0.001 0.001 0
F4-211-015 4,560.77 0 0.001 0
F4-221-022 4,534.01
F4-222-003 4,533.85
F4-222-013 4,534.75 0.021
F4-232-004 4,562.39 0 0.006 0.004
F4-232-005 4,561.05 0 0.003 0.001
F4-232-006 4,559.91 0 0.003 0.002
F4-241-002 4,566.47 0 0.001 0.001
F4-241-003 4,566.62 0 0.004 0.002
F4-241-004 4,567.97 0 0.003 0.002
F4-241-005 4,570.14 0.002 0.02 0.005 0
F4-241-006 4,571.84 0.004 0.024 0
F4-241-007 4,573.09 0.003 0.062 0.001
F4-241-008 4,575.11 0 0.062 0.001
F4-241-009 4,573.70 0.001 0.026 0
F4-241-010 4,573.80 0 0.029 0
F4-241-011 4,575.00 0 0.055 0
F4-251-016 4,622.17 0.003 0.021 0
F4-251-022 4,619.81 0.002 0.001 0

9/30/2009 140 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
F4-251-023 4,616.20 0.002 0.006 0 0
F4-252-003 4,613.52 0.002 0.001 0
F4-252-005 4,617.73 0.002 0.009 0.004 0
F4-271-034 4,703.96 0.001 0.002 0
F4-271-069 4,699.58 0.004 0.006 0.002
F4-271-070 4,684.67 0.005 0.008 0.005 0.001
F4-271-072 4,689.09 0.008 0.012 0.002
F4-271-073 4,694.83 0.007 0.007 0.002
F4-271-075 4,702.43 0.002 0.003 0.001
G1-211-003 4,525.00 0.105 0.003 0 0.012
G1-221-001 4,528.35
G1-221-005 4,528.52
G1-221-010 4,529.55 0.015 0.176
G1-221-029 4,527.64
G1-232-012 4,566.84 0 0.029 0.021
G1-241-001 4,566.56 0
G1-241-002 4,573.55 0.004
G1-242-001 4,578.93 0.002 0.004 0
G1-242-006 4,580.63 0.002 0.004 0
G1-242-014 4,582.77 0.002
G1-242-025 4,584.18 0.001 0.022
G1-242-028 4,584.54 0.001
G1-242-038 4,586.47 0.002
G1-242-045 4,587.72 0.004 0.011 0.008 0
G1-252-004 4,629.56 0.001 0.002 0
G1-252-005 4,623.68 0.003 0.012 0.008 0
G1-252-006 4,630.58 0.001 0.01 0
G1-252-007 4,632.94 0.001 0.019 0
G1-252-008 4,634.84 0.001 0.001 0
G1-252-009 4,637.04 0.001 0.002 0
G1-252-011 4,638.26 0.001 0.011 0.001 0
G1-271-007 4,705.24 0.001 0.004 0 0
G1-271-013 4,705.17 0.001 0 0
G1-271-030 4,706.39 0.004 0 0
G1-271-041 4,709.41 0.003 0.01 0.056
G1-271-042 4,709.44 0.001
G1-271-047 4,710.78 0.004 0 0
G1-272-045 4,715.12 0.01 0.026 0 0
G1-272-065 4,718.95 0.006 0.007 0 0.001
G1-272-066 4,719.38 0.001 0 0
G2-212-001 4,523.96
G2-212-002 4,524.99
G2-212-003 4,526.68 0.001 0 0.003
G2-212-014 4,529.91 0.001 0 0.02
G2-212-015 4,525.62
G2-212-032 4,527.22
G2-212-035 4,526.27
G2-212-038 4,526.47
G2-212-041 4,528.13 0.051 0.044
G2-212-047 4,522.78
G2-252-043 4,631.26 0.001 0.001 0
G2-252-044 4,633.64 0.001 0.003 0
G2-252-045 4,639.87 0.001 0.026 0

9/30/2009 141 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Manhole Input Data for Future Recommendation System PWWF Scenario

ID Rim 
Elevation Load 1 Load 2 Load 3 Load 4 Load 5 Load 6 Load 8 Load 9 Load 10

(feet) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd) (mgd)
G2-252-046 4,637.78 0.002 0.004 0
G2-252-047 4,649.25 0.001 0.001 0
G2-272-001 4,719.61 0.003 0.001 0
G2-272-014 4,721.87 0.007 0.005 0.002
G2-272-036 4,724.33 0.005 0.011 0.005
G2-272-049 4,727.32 0.001 0.02 0.01
G2-272-055 4,730.67 0.001 0.049 0.031 0.007 0.004
G2-272-068 4,732.77 0.002 0.018 0.012
G2-272-080 4,738.67 0.008 0.027 0.045 0.277 0.187
G3-211-015 4,522.45 0.013
G3-211-017 5,000.00
G3-211-018 5,000.00 0.011 0
G3-212-006 4,521.80 0.001 0 0.002
G3-212-007 4,522.94
G3-252-026 4,654.93 0 0 0
G3-252-027 4,659.06 0 0 0
G3-252-028 4,656.53 0.001 0 0
G3-252-029 4,656.26 0.004 0.025 0.003
G3-252-030 4,670.54 0 0.002 0
G3-252-031 4,675.63 0.002 0.006 0
G3-252-032 4,676.72 0.001 0.001 0
G4-252-008 4,676.64 0.038 0.005 0
G4-261-001 4,672.72 0.001 0 0
G4-261-008 4,685.23 0.001 0 0
G4-261-015 4,682.77 0 0.002 0
G4-261-016 4,680.50 0.001 0 0
G4-261-017 4,680.57 0.002 0 0
G4-261-018 4,683.13 0.002 0.004 0
G4-261-020 4,681.65 0.002 0 0
G4-261-021 4,680.57 0.002 0.001 0
G4-261-029 4,680.57 0.003 0.001 0
H1-261-006 4,708.26 0.001 0.009 0
H1-261-008 4,704.71 0 0.011 0
H1-261-009 4,704.78 0 0.003 0
H1-261-010 4,699.17 0.001 0.007 0
H1-261-011 4,695.36 0.004 0.008 0
H1-261-012 4,689.20 0.001 0.006 0
H1-261-015 4,689.98 0 0.01 0
H1-261-025 4,708.22 0 0.004 0
H1-262-023 4,717.08 0.016 0.11 0.053 0

SS_1_A 4,580.72 0 0.001
SS_3 4,582.40 0 0 0.016
SS_4 4,583.40 0 0
SS_5 4,583.90 0.001 0.13 0 0.014
SS_6 4,585.50 0.001 0 0.003
SS_7 4,588.00 0.001 0 0.003
SS_8 4,591.00 0.001 0 0.001

Notes:
1) For the Wet Weather Scenario, all demands had the "PWWF" Pattern.

9/30/2009 142 of 181
Future MH w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
0C2-261-013 4,556.99 4,556.74 204.399 21 RCP River Trunk Existing
0G1-271-041 4,703.98 4,703.94 8.167 15 RCP Horizon Drive Existing

1003 4,694.00 4,688.91 1,273.23 10 C Road FUTURE
1005 4,688.91 4,683.54 1,341.70 10 C Road FUTURE
1007 4,670.39 4,679.67 2,630.55 8 FUTURE
1009 4,531.04 4,527.29 232 12 Ridges Connector FUTURE
101 4,643.41 4,643.05 144.8 8 Redlands Existing

1011 4,533.18 4,531.04 536 12 Ridges Connector FUTURE
1013 4,535.69 4,533.18 629 12 Ridges Connector FUTURE
1015 4,537.20 4,535.69 379 12 Ridges Connector FUTURE
1017 4,538.58 4,537.20 345 12 Ridges Connector FUTURE
1019 4,539.90 4,538.58 329 12 Ridges Connector FUTURE
1021 4,540.86 4,539.90 240 12 Ridges Connector FUTURE
1023 4,542.02 4,540.86 289 12 Ridges Connector FUTURE
1025 4,543.54 4,542.02 382 12 Ridges Connector FUTURE
1027 4,545.14 4,543.54 399 12 Ridges Connector FUTURE
1029 4,548.85 4,545.14 530 12 Ridges Connector FUTURE
103 4,642.86 4,641.41 303.78 8 Redlands Existing

1031 4,558.12 4,548.85 309 8 Ridges Connector FUTURE
1033 4,569.61 4,558.12 383 8 Ridges Connector FUTURE
1035 4,574.80 4,569.61 173 8 Ridges Connector FUTURE
1037 4,583.54 4,574.80 437 8 Ridges Connector FUTURE
1039 4,590.66 4,583.54 356 8 Ridges Connector FUTURE
1041 4,597.92 4,590.66 363 8 Ridges Connector FUTURE
1043 4,604.20 4,597.92 314 8 Ridges Connector FUTURE
1045 4,612.75 4,604.20 285 8 Ridges Connector FUTURE
1047 4,618.21 4,612.75 156 8 Ridges Connector FUTURE
1049 4,623.67 4,618.21 156 8 Ridges Connector FUTURE
105 4,641.21 4,639.76 346.62 8 Redlands Existing

1051 4,516.58 4,513.57 1,543.17 21 FUTURE
1053 4,683.54 4,678.39 1,286.48 10 C Road FUTURE
1057 4,596.51 4,511.56 5,986.47 8 FUTURE
1061 4,633.12 4,523.59 4,056.57 8 FUTURE
1063 4,673.86 4,523.46 7,540.55 10 FUTURE
1065 4,744.98 4,551.00 6,085.72 10 FUTURE
1069 4,642.98 4,551.00 3,944.87 8 FUTURE
107 4,639.49 4,623.63 270 8 Redlands Existing

1071 4,559.67 4,551.00 4,360.58 8 FUTURE
1073 4,594.55 4,577.61 8,861.37 24 FUTURE
1075 4,714.77 4,579.82 21,706.66 15 FUTURE
1077 4,584.61 4,519.71 15,199.69 15 FUTURE
1087 4,513.20 4,212.85 664.462 36 Parallel FUTURE_REC
1093 4,601.28 4,594.10 7,911.69 21 Parallel FUTURE_REC
1097 4,576.75 4,565.04 3,663.57 15 Parallel FUTURE_REC
1105 4,933.00 4,623.67 16,667.16 10 FUTURE
1107 4,626.78 4,623.67 3.654 8 FUTURE
1109 4,819.00 4,770.00 966.573 12 FUTURE
111 4,623.36 4,616.80 123 8 Redlands Existing

1111 4,770.00 4,735.00 1,033.62 12 FUTURE
1113 4,735.00 4,725.00 910.037 12 FUTURE
1115 4,725.00 4,667.00 659.264 12 FUTURE
1117 4,667.00 4,660.00 1,314.56 12 FUTURE
1119 4,660.00 4,646.95 1,864.76 12 FUTURE
1121 4,646.95 4,580.93 2,590.11 12 FUTURE
1123 4,660.00 4,601.78 13,592.32 15 FUTURE
1125 4,589.29 4,580.04 3,093.95 12 24 1/2 Rd FUTURE
113 4,616.40 4,610.10 74.11 8 Redlands Existing

1131 4,675.00 4,670.00 1009.254 8 Lime Kiln FUTURE
1133 4,670.00 4,660.00 617.395 8 Lime Kiln FUTURE
1135 4,660.00 4,648.00 1171.199 8 Lime Kiln FUTURE
1137 4,648.00 4,630.00 1271.107 8 Lime Kiln FUTURE
1139 4,630.00 4,620.00 1264.866 8 Lime Kiln FUTURE

9/30/2009 143 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
1141 4,620.00 4,600.00 891.294 8 Lime Kiln FUTURE
1143 4,570.00 4,523.59 2586 8 FUTURE
1145 4,590.00 4,570.00 1200 8 FUTURE
115 4,609.90 4,589.98 213.82 8 Redlands Existing
117 4,589.88 4,586.26 38.47 8 Redlands Existing
119 4,586.16 4,573.55 134.02 8 Redlands Existing
121 4,554.58 4,550.81 38.8 8 PVC Ridges Existing
123 4,550.52 4,529.41 87.67 8 PVC Ridges Existing
125 4,529.21 4,526.59 59.29 8 PVC Ridges Existing
127 4,523.59 4,521.66 215.16 8 PVC Ridges Existing
135 4,563.21 4,654.16 4,837.11 8 PVC Existing
137 4,653.88 4,652.58 142.739 8 PVC Redlands Existing
139 4,600.86 4,600.67 69.73 24 Orchard Mesa Existing
141 4,600.67 4,599.47 378.78 24 Orchard Mesa Existing
143 4,599.47 4,598.75 362.65 24 Orchard Mesa Existing
145 4,598.75 4,598.15 392.08 24 Orchard Mesa Existing
147 4,598.15 4,597.06 426.27 24 Orchard Mesa Existing
153 4,597.06 4,596.34 397.67 24 Orchard Mesa Existing
155 4,596.34 4,596.31 21.25 24 Orchard Mesa Existing
157 4,596.31 4,562.75 1,004.50 12 Orchard Mesa Existing
161 4,523.46 4,521.29 511.1 12 Scenic School Existing
163 4,577.14 4,576.70 340 30 Upsize Diameter South Side Existing
165 4,574.96 4,573.97 303.73 30 RCP Upsize Diameter South Side Existing
167 4,577.61 4,577.24 289 30 PVC Upsize Diameter South Side Existing
169 4,577.71 4,577.61 75 30 PVC Upsize Diameter South Side Existing
171 4,578.21 4,577.81 308 24 PVC South Side Existing
173 4,579.82 4,579.23 457 24 PVC South Side Existing
175 4,579.23 4,578.73 387 24 PVC South Side Existing
177 4,578.73 4,578.21 402 24 PVC South Side Existing
181 4,543.00 4,537.25 2,052.73 12 G Road FUTURE
183 4,537.25 4,533.34 1,398.72 12 G Road FUTURE
185 4,529.86 4,528.15 534.626 12 G Road FUTURE
483 4,693.91 4,692.10 626.246 12 E 1/2 road FUTURE
485 4,692.10 4,689.93 747.576 12 E 1/2 road FUTURE
487 4,658.76 4,657.82 236.609 8 Greenwood Drive FUTURE
489 4,657.82 4,645.81 632.008 8 Greenwood Drive FUTURE
491 4,645.81 4,643.95 123.804 8 Greenwood Drive FUTURE
493 4,643.95 4,636.04 527.482 8 Greenwood Drive FUTURE
495 4,636.04 4,633.12 194.46 8 Greenwood Drive FUTURE
497 4,859.65 4,703.03 1,160.14 8 Easter Hill FUTURE
499 4,703.03 4,645.81 706.83 8 Easter Hill FUTURE
501 4,775.00 4,737.78 1,488.82 8 Alcove Drive FUTURE
503 4,737.78 4,708.97 1,029.09 8 Alcove Drive FUTURE
505 4,708.97 4,683.03 926.267 8 Alcove Drive FUTURE
507 4,683.03 4,673.86 327.547 8 Alcove Drive FUTURE
525 4,786.40 4,760.44 865.146 8 Broadway FUTURE
527 4,760.44 4,733.64 893.316 8 Broadway FUTURE
529 4,733.64 4,718.47 505.686 8 Broadway FUTURE
531 4,718.47 4,667.50 1,699.01 8 Broadway FUTURE
533 4,667.50 4,649.92 1,172.00 8 Broadway FUTURE
535 4,649.92 4,631.04 1,258.46 8 Broadway FUTURE
537 4,631.04 4,596.51 1,726.88 8 Broadway FUTURE
567 4,570.00 4,556.77 2,645.94 8 21 Road FUTURE
569 4,556.77 4,551.38 1,346.50 8 21 Road FUTURE
57 4,705.13 4,702.55 262.09 10 PVC Existing
571 4,551.38 4,544.89 1,299.01 8 21 Road FUTURE
573 4,544.89 4,527.86 3,405.84 8 21 Road FUTURE
575 4,527.86 4,517.25 2,122.20 10 21 Road FUTURE
577 4,517.25 4,510.53 1,678.71 10 21 Road FUTURE
581 4,599.12 4,586.12 1,299.01 8 22 Road FUTURE
583 4,586.12 4,559.52 1,330.39 8 22 Road FUTURE
585 4,559.52 4,554.25 1,316.09 8 22 Road FUTURE

9/30/2009 144 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
587 4,548.99 4,536.63 3,088.83 10 22 Road FUTURE
589 4,536.63 4,534.30 582.245 12 22 Road FUTURE
591 4,534.30 4,528.52 1,654.12 12 22 Road FUTURE
595 4,533.31 4,526.54 2,258.82 18 23 Road FUTURE
597 4,526.54 4,524.00 714.837 18 23 Road FUTURE
599 4,634.94 4,586.97 2,998.22 8 23 Road FUTURE
601 4,586.97 4,575.06 851.104 8 23 Road FUTURE
603 4,575.06 4,569.59 1,367.51 10 23 Road FUTURE
605 4,569.59 4,555.05 3,635.02 12 23 Road FUTURE
607 4,555.05 4,547.61 1,652.12 15 23 Road FUTURE
609 4,547.61 4,538.91 1,932.55 15 23 Road FUTURE
613 4,528.52 4,524.00 1,240.00 12 22 Road FUTURE
615 4,664.00 4,638.75 2,295.59 8 24 1/2 Rd FUTURE
617 4,638.75 4,618.90 1,804.38 8 24 1/2 Rd FUTURE
619 4,618.90 4,605.85 1,186.69 8 24 1/2 Rd FUTURE
627 4,694.00 4,689.28 673.665 8 26 Road FUTURE
629 4,689.28 4,680.30 1,282.87 8 26 Road FUTURE
631 4,680.30 4,671.16 1,306.94 8 26 Road FUTURE
633 4,671.16 4,656.61 2,077.28 8 26 Road FUTURE
635 4,656.61 4,649.04 1,081.70 8 26 Road FUTURE
637 4,649.04 4,629.16 1,529.81 8 26 Road FUTURE
639 4,629.16 4,611.95 1,323.32 8 26 Road FUTURE
641 4,611.95 4,589.29 1,888.57 12 26 Road FUTURE
643 4,589.29 4,580.04 771.101 12 26 Road FUTURE
645 4,580.04 4,575.66 1,151.73 15 26 Road FUTURE
647 4,575.66 4,569.36 1,656.66 15 26 Road FUTURE
649 4,655.00 4,618.28 1,836.09 8 25 Road FUTURE
651 4,618.28 4,613.83 1,647.79 12 25 Road FUTURE
653 4,613.83 4,611.95 711.137 12 25 Road FUTURE
655 4,581.96 4,580.04 686.164 12 26 Road FUTURE
657 4,533.34 4,529.86 1,242.83 12 G Road FUTURE
673 4,701.12 4,691.93 1,880.30 8 Monument Drive FUTURE
677 4,712.82 4,691.93 596.637 8 Monument Drive FUTURE
679 4,691.93 4,669.68 1,391.13 8 Monument Drive FUTURE
681 4,669.68 4,646.06 1,312.27 8 Monument Drive FUTURE
683 4,637.60 4,744.98 932.306 4 FUTURE
685 4,831.01 4,749.28 996.645 8 Bella Pago FUTURE
687 4,749.28 4,744.98 1,076.66 8 Bella Pago FUTURE
689 4,732.00 4,682.31 1,242.15 8 Mira Monte FUTURE
691 4,682.31 4,645.18 1,237.68 8 Mira Monte FUTURE
693 4,645.18 4,642.98 550.801 8 Mira Monte FUTURE
695 4,619.00 4,610.72 413.891 8 Rosevale FUTURE
697 4,610.72 4,562.63 1,603.13 8 Rosevale FUTURE
699 4,562.63 4,559.67 147.851 8 Rosevale FUTURE
707 4,793.00 4,785.40 1,519.15 12 I-70 Interceptor FUTURE
709 4,785.40 4,761.63 2,165.89 12 I-70 Interceptor FUTURE
711 4,753.36 4,714.77 1,543.64 15 I-70 Interceptor FUTURE
713 4,761.63 4,753.36 2,066.21 15 I-70 Interceptor FUTURE
715 4,779.69 4,761.63 4,515.61 8 I-70 Interceptor FUTURE
717 4,796.34 4,779.69 3,330.38 8 I-70 Interceptor FUTURE
719 4,833.87 4,796.34 1,876.52 8 I-70 Interceptor FUTURE
727 4,762.60 4,750.11 1,921.29 15 29 Road FUTURE
733 4,657.67 4,650.64 1,171.15 8 US HWY 50 FUTURE
735 4,650.64 4,638.84 1,371.28 8 US HWY 50 FUTURE
749 4,689.93 4,689.06 300.636 12 E 1/2 road FUTURE
751 4,689.06 4,688.78 95.714 12 E 1/2 road FUTURE
753 4,688.78 4,687.93 290.211 12 E 1/2 road FUTURE
757 4,547.55 4,546.92 334.196 10 Ridges Existing
759 4,547.55 4,546.92 335.43 8 Ridges Existing
761 4,546.92 4,546.82 9.951 8 Ridges Existing
763 4,516.05 4,513.14 145.763 30 RCP River Road Existing
773 4,658.97 4,656.78 408 12 VCP B 1/2 Road Existing

9/30/2009 145 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
775 4,656.75 4,656.20 123.2 12 VCP Changed Inverts B 1/2 Road Existing
777 4,656.20 4,655.09 248.4 12 VCP Changed Inverts B 1/2 Road Existing
779 4,655.09 4,653.77 333.6 12 VCP B 1/2 Road Existing
781 4,653.67 4,652.71 248.5 12 VCP B 1/2 Road Existing
785 4,652.64 4,651.67 251 12 VCP B 1/2 Road Existing
787 4,651.66 4,650.11 291.592 12 VCP B 1/2 Road Existing
789 4,650.44 4,650.15 65.206 12 VCP B 1/2 Road Existing
791 4,650.14 4,648.83 396.421 12 VCP B 1/2 Road Existing
793 4,648.80 4,647.45 379.463 12 B 1/2 Road Existing
795 4,647.39 4,646.80 179.547 12 B 1/2 Road Existing
797 4,646.80 4,646.21 201.687 12 VCP B 1/2 Road Existing
799 4,646.11 4,644.92 348 12 VCP Changed Inverts B 1/2 Road Existing
801 4,644.92 4,644.80 37.1 12 VCP Changed Inverts B 1/2 Road Existing
803 4,644.80 4,643.51 378.906 12 VCP Changed Inverts B 1/2 Road Existing
805 4,643.51 4,642.41 324 12 VCP Changed Inverts B 1/2 Road Existing
807 4,642.41 4,641.07 392 12 VCP Changed Inverts B 1/2 Road Existing
809 4,641.07 4,639.71 399.077 12 VCP Changed Inverts B 1/2 Road Existing
811 4,639.71 4,639.39 108.076 12 VCP B 1/2 Road Existing
813 4,639.39 4,638.24 293.59 12 VCP B 1/2 Road Existing
85 4,652.36 4,651.54 204.94 8 PVC Redlands Existing
87 4,651.52 4,650.96 218.91 8 Redlands Existing
889 4,637.21 4,636.52 325 15 Frontage Rd Existing
89 4,650.53 4,649.68 208.2 8 Redlands Existing
891 4,636.45 4,635.40 338 15 Frontage Rd Existing
893 4,635.26 4,634.52 345 15 Frontage Rd Existing
895 4,634.45 4,633.58 145 15 Frontage Rd Existing
897 4,633.58 4,633.24 12.52 15 Frontage Rd Existing
91 4,649.48 4,648.80 161.6 8 Redlands Existing
93 4,648.55 4,647.31 268.34 8 Redlands Existing
939 4,503.19 4,513.80 666.64 6 21 Road FUTURE
943 4,522.30 4,519.37 975.74 21 22 Road FUTURE
945 4,519.37 4,518.94 171.855 21 22 Road FUTURE
947 4,518.94 4,517.29 660.428 21 22 Road FUTURE
949 4,517.29 4,516.58 283.874 21 22 Road FUTURE
95 4,647.13 4,645.76 272.44 8 Redlands Existing
951 4,524.00 4,522.30 666.531 21 22 Road FUTURE
953 4,538.91 4,537.65 315.643 15 23 Road FUTURE
955 4,537.65 4,536.15 375.976 15 23 Road FUTURE
957 4,536.15 4,533.31 944.567 15 23 Road FUTURE
959 4,554.25 4,548.99 1,315.88 8 22 Road FUTURE
961 4,569.36 4,568.73 167.92 15 26 Road FUTURE
963 4,775.78 4,762.60 2,028.59 15 29 Road FUTURE
965 4,750.11 4,742.91 359.96 15 29 Road FUTURE
967 4,742.91 4,708.77 2,276.14 15 29 Road FUTURE
969 4,708.77 4,694.18 1,325.86 15 29 Road FUTURE
97 4,645.57 4,644.67 196.21 8 Redlands Existing
971 4,694.18 4,679.67 1,318.98 15 29 Road FUTURE
973 4,679.67 4,673.05 1,325.26 18 29 Road FUTURE
975 4,673.05 4,666.46 1,316.49 18 29 Road FUTURE
977 4,666.46 4,661.84 925.484 18 29 Road FUTURE
979 4,661.84 4,653.48 1,670.87 18 29 Road FUTURE
981 4,653.48 4,647.09 1,279.28 18 29 Road FUTURE
987 4,647.09 4,594.55 5,253.59 18 29 Road FUTURE
99 4,644.46 4,643.51 254.49 8 PVC Redlands Existing

B1-272-001 4,646.75 4,646.04 245 12 B Road Existing
B1-272-002 4,647.88 4,646.82 254 10 B Road Existing
B1-272-003 4,648.97 4,647.96 271 10 B Road Existing
B1-272-005 4,650.32 4,649.13 277 10 B Road Existing
B1-272-007 4,651.33 4,650.34 336 10 B Road Existing
B1-272-010 4,645.97 4,645.09 235 12 B Road Existing
B1-281-001 4,652.64 4,651.37 337 10 B Road Existing
B1-281-002 4,654.03 4,652.72 338 10 B Road Existing

9/30/2009 146 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B1-281-004 4,656.80 4,654.09 450 10 B Road Existing
B1-281-005 4,658.25 4,656.82 253 10 B Road Existing
B1-281-006 4,659.90 4,658.31 300 10 B Road Existing
B1-281-007 4,661.06 4,659.92 105 10 B Road Existing
B1-281-009 4,664.19 4,661.02 301 10 B Road Existing
B1-281-010 4,667.56 4,664.70 280 10 B Road Existing
B1-292-001 4,710.24 4,709.43 401 10 Chipeta Existing
B1-292-002 4,709.41 4,708.82 396 10 Chipeta Existing
B1-292-003 4,708.82 4,707.80 401 10 Chipeta Existing
B1-292-004 4,707.70 4,705.49 218 10 Chipeta Existing
B1-292-010 4,705.49 4,702.44 293 10 Chipeta Existing
B1-292-011 4,702.28 4,693.49 291 10 Chipeta Existing
B1-292-012 4,674.06 4,673.62 302 10 Chipeta Existing
B1-292-013 4,691.01 4,690.47 87 8 Chipeta Existing
B1-292-014 4,690.47 4,689.38 266 10 Chipeta Existing
B1-292-015 4,689.36 4,688.51 106 10 Chipeta Existing
B1-292-016 4,688.51 4,685.74 145 8 Chipeta Existing
B2-271-019 4,633.24 4,632.55 252.002 18 VCP Upsize Diameter Orchard Mesa Existing
B2-272-004 4,634.19 4,633.34 302.842 15 VCP B 1/2 Road Existing
B2-272-007 4,634.99 4,634.19 289.23 15 VCP B 1/2 Road Existing
B2-272-009 4,635.13 4,634.99 49.889 15 VCP B 1/2 Road Existing
B2-272-012 4,645.09 4,643.48 430 15 B Road Existing
B2-272-013 4,643.33 4,642.53 186 15 B Road Existing
B2-272-014 4,635.43 4,635.13 177.973 15 VCP B 1/2 Road Existing
B2-272-015 4,642.50 4,641.11 463 15 B Road Existing
B2-272-016 4,639.99 4,638.97 440 15 B Road Existing
B2-272-017 4,638.03 4,637.27 325 15 Frontage Rd Existing
B2-272-021 4,638.84 4,638.08 316 15 Frontage Rd Existing
B2-272-027 4,638.22 4,636.76 430 12 VCP B 1/2 Road Existing
B2-272-033 4,636.69 4,635.49 208 12 VCP B 1/2 Road Existing
B2-282-048 4,660.36 4,658.98 353 12 B 1/2 Road Existing
B2-282-051 4,661.76 4,660.36 329 12 VCP B 1/2 Road Existing
B2-282-054 4,663.80 4,661.80 450 12 VCP B 1/2 Road Existing
B2-291-024 4,671.85 4,670.65 135 12 VCP B 1/2 Road Existing
B2-291-025 4,670.56 4,667.90 528 12 VCP B 1/2 Road Existing
B2-291-026 4,667.87 4,667.72 413 12 VCP B 1/2 Road Existing
B2-291-027 4,667.71 4,666.81 443.2 12 VCP B 1/2 Road Existing
B2-291-028 4,666.77 4,666.62 78.1 12 VCP B 1/2 Road Existing
B2-291-029 4,666.60 4,665.18 299 12 VCP B 1/2 Road Existing
B2-291-030 4,665.03 4,663.80 465 12 VCP B 1/2 Road Existing
B2-291-045 4,670.65 4,670.57 248 12 VCP B 1/2 Road Existing
B2-292-001 4,681.06 4,679.10 400.9 10 B 1/2 Road Existing
B2-292-002 4,679.00 4,676.86 400.4 10 B 1/2 Road Existing
B2-292-003 4,676.86 4,676.36 200.7 10 B 1/2 Road Existing
B2-292-004 4,676.23 4,675.08 95.7 12 B 1/2 Road Existing
B2-292-008 4,674.06 4,673.62 501 12 B 1/2 Road Existing
B2-292-009 4,673.56 4,671.86 503.5 12 B 1/2 Road Existing
B2-292-010 4,675.08 4,674.72 150.5 12 B 1/2 Road Existing
B2-292-011 4,676.30 4,675.48 145 8 Chipeta Existing
B2-292-012 4,677.97 4,676.80 285 8 Chipeta Existing
B2-292-017 4,680.45 4,679.15 163 8 Chipeta Existing
B2-292-018 4,682.29 4,680.21 255 8 Chipeta Existing
B2-292-022 4,684.69 4,682.13 220 8 Chipeta Existing
B2-292-023 4,685.95 4,684.47 85 8 Chipeta Existing
B2-292-026 4,674.71 4,674.07 222.8 12 B 1/2 Road Existing
B2-301-001 4,682.29 4,681.46 213 10 B 1/2 Road Existing
B3-262-023 4,621.17 4,620.66 319.833 24 VCP Upsize Diameter Orchard Mesa Existing
B3-262-027 4,621.81 4,621.17 404.358 24 VCP Upsize Diameter Orchard Mesa Existing
B3-262-031 4,622.41 4,621.81 407.081 24 VCP Upsize Diameter Orchard Mesa Existing
B3-271-003 4,623.79 4,623.13 234.126 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-006 4,624.41 4,623.79 220.318 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-018 4,625.47 4,624.41 378.578 18 VCP Upsize Diameter Orchard Mesa Existing

9/30/2009 147 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
B3-271-026 4,627.09 4,626.58 149.6 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-032 4,627.95 4,627.09 304.646 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-039 4,628.92 4,627.95 346.729 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-042 4,629.70 4,628.92 278.734 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-045 4,630.11 4,629.70 143.795 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-054 4,630.84 4,630.11 225.041 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-058 4,631.39 4,630.84 158.555 18 VCP Upsize Diameter Orchard Mesa Existing

B3-271-058A 4,632.02 4,631.39 225.434 18 VCP Upsize Diameter Orchard Mesa Existing
B3-271-063 4,632.55 4,632.02 188.895 18 VCP Upsize Diameter Orchard Mesa Existing
B4-261-014 4,608.87 4,607.44 237.8 24 Upsize Diameter Orchard Mesa Existing
B4-262-001 4,611.26 4,608.87 398.782 24 Upsize Diameter Orchard Mesa Existing
B4-262-011 4,615.11 4,612.98 355.552 24 Upsize Diameter Orchard Mesa Existing
B4-262-016 4,617.18 4,615.11 344.761 24 RCP Upsize Diameter Orchard Mesa Existing
B4-262-022 4,619.06 4,617.18 313.273 24 RCP Upsize Diameter Orchard Mesa Existing
B4-262-024 4,619.39 4,619.06 208.903 24 RCP Upsize Diameter Orchard Mesa Existing
B4-262-028 4,619.87 4,619.39 301.71 24 RCP Upsize Diameter Orchard Mesa Existing
B4-262-030 4,620.18 4,619.87 192.158 24 VCP Upsize Diameter Orchard Mesa Existing
B4-262-031 4,620.66 4,620.51 94.76 24 VCP Upsize Diameter Orchard Mesa Existing
B4-262-036 4,625.37 4,625.13 110.831 15 VCP Upsize Diameter Unaweep Road Existing
B4-262-037 4,625.13 4,624.18 428.532 15 VCP Upsize Diameter Unaweep Road Existing
B4-262-038 4,624.18 4,623.16 460.25 15 VCP Upsize Diameter Unaweep Road Existing
B4-262-043 4,612.98 4,611.26 288.279 24 Upsize Diameter Orchard Mesa Existing
B4-262-114 4,620.51 4,620.18 209.8 24 VCP Upsize Diameter Orchard Mesa Existing
B4-271-001 4,625.44 4,625.37 28.798 15 VCP Upsize Diameter Unaweep Road Existing
B4-271-011 4,626.58 4,625.47 396.1 18 VCP Upsize Diameter Orchard Mesa Existing
B4-271-028 4,632.08 4,631.64 157.309 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-033 4,633.06 4,632.08 348.762 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-128 4,626.11 4,625.44 304.942 15 VCP Upsize Diameter Unaweep Road Existing
B4-271-135 4,627.28 4,626.11 415.674 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-138 4,628.38 4,627.28 392.386 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-143 4,629.27 4,628.38 315.864 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-145 4,629.82 4,629.27 195.586 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-146 4,630.72 4,629.82 318.521 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-147 4,631.64 4,630.72 325.212 15 PVC Upsize Diameter Unaweep Road Existing
B4-271-148 4,633.50 4,633.06 154.783 15 PVC Unaweep Road Existing
B4-272-004 4,635.36 4,634.33 366 12 PVC Unaweep Road Existing
B4-272-039 4,639.40 4,639.08 125.854 12 PVC Unaweep Road Existing
B4-272-040 4,639.58 4,639.40 72.652 12 PVC Unaweep Road Existing
B4-272-044 4,640.18 4,639.58 241.31 12 PVC Unaweep Road Existing
B4-272-048 4,640.59 4,640.18 193.848 12 PVC Unaweep Road Existing
B4-272-086 4,636.41 4,635.36 372.542 12 PVC Unaweep Road Existing
B4-272-091 4,638.20 4,637.73 167.7 12 PVC Unaweep Road Existing
B4-272-092 4,639.08 4,638.49 237.1 12 PVC Unaweep Road Existing
B4-272-093 4,634.28 4,633.50 276.7 15 PVC Upsize Diameter Unaweep Road Existing
B4-272-094 4,634.33 4,634.28 18.6 12 PVC Unaweep Road Existing
B4-272-095 4,638.49 4,638.20 104.5 12 PVC Unaweep Road Existing
B4-272-096 4,637.73 4,636.41 468.3 12 PVC Unaweep Road Existing
B4-281-054 4,641.06 4,640.59 189.453 12 PVC Unaweep Road Existing
B4-281-057 4,641.94 4,641.06 320.62 12 PVC Unaweep Road Existing

BV-100 4,540.00 4,549.55 1,147.16 12 Scenic Existing
BV-105 4,546.92 4,546.82 9.951 10 Ridges Existing

BV-292-013 4,678.94 4,678.13 158 8 Chipeta Existing
C1-221-018 4,846.93 4,846.06 249.9 12 PVC South Camp Existing
C1-221-019 4,847.43 4,846.93 124.148 12 PVC South Camp Existing
C1-261-028 4,603.26 4,600.82 408.196 24 VCP Orchard Mesa Existing
C1-261-030 4,604.33 4,603.26 178.662 24 VCP Upsize Diameter Orchard Mesa Existing
C1-261-058 4,607.44 4,606.78 110.175 24 Upsize Diameter Orchard Mesa Existing
C1-261-060 4,605.22 4,604.33 149.994 24 VCP Upsize Diameter Orchard Mesa Existing
C1-261-062 4,606.78 4,605.22 260.432 24 Upsize Diameter Orchard Mesa Existing
C1-281-035 4,642.19 4,641.94 101.155 10 PVC Unaweep Road Existing
C2-221-030 4,846.06 4,844.64 479.4 12 PVC South Camp Existing
C2-221-031 4,836.04 4,821.72 162.9 12 PVC South Camp Existing

9/30/2009 148 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
C2-221-032 4,840.59 4,839.55 170.7 12 PVC South Camp Existing
C2-221-033 4,841.58 4,840.59 368.7 12 PVC South Camp Existing
C2-221-034 4,842.57 4,841.58 361.7 12 PVC South Camp Existing
C2-221-035 4,843.98 4,842.57 172.1 12 PVC South Camp Existing
C2-221-037 4,844.64 4,843.98 502.3 12 PVC South Camp Existing
C2-221-065 4,839.55 4,836.04 164.7 12 PVC South Camp Existing

C2-261-001A 4,596.31 4,562.75 1,005.71 14 DIP Orchard Mesa Existing
C2-261-024 4,557.05 4,556.99 49.5 27 VCP River Trunk Existing
C3-212-031 4,796.10 4,792.35 273.3 12 PVC South Camp Existing
C3-221-003 4,821.72 4,819.43 114.997 12 PVC South Camp Existing
C3-221-004 4,819.43 4,813.83 280.4 12 PVC South Camp Existing
C3-221-005 4,811.89 4,801.75 492.3 12 PVC South Camp Existing
C3-221-006 4,801.75 4,796.10 342 12 PVC South Camp Existing
C3-221-030 4,813.83 4,811.89 97.3 12 PVC South Camp Existing
C3-252-002 4,556.31 4,555.59 479.142 36 RCP Upsize Diameter South Side Existing
C3-261-001 4,554.75 4,553.86 725.733 21 CONCRETE River Trunk Existing
C3-261-002 4,557.21 4,556.31 471.205 36 polyvinyl chloride Upsize Diameter South Side Existing
C3-261-004 4,555.11 4,554.75 299.7 21 CONCRETE River Trunk Existing
C3-261-005 4,558.11 4,557.21 303.203 36 PVC Upsize Diameter South Side Existing
C3-261-007 4,555.56 4,555.11 363.588 21 RCP River Trunk Existing
C3-261-008 4,558.49 4,558.11 365.753 36 PVC Upsize Diameter South Side Existing
C3-261-009 4,558.78 4,558.49 280.834 36 PVC Upsize Diameter South Side Existing
C3-261-010 4,559.00 4,558.78 76.621 36 PVC Upsize Diameter South Side Existing
C3-261-011 4,555.94 4,555.56 310.78 21 RCP River Trunk Existing
C3-261-012 4,559.50 4,559.00 17.843 36 RCP Upsize Diameter South Side Existing

C3-261-012A 4,559.63 4,555.94 46.018 21 PVC Existing
C3-261-013 4,560.78 4,560.00 92.693 30 RCP Upsize Diameter South Side Existing
C3-261-015 4,556.22 4,555.94 227.894 21 RCP River Trunk Existing
C3-261-019 4,556.59 4,556.22 309.3 21 RCP River Trunk Existing
C3-261-021 4,556.74 4,556.59 123.197 21 RCP River Trunk Existing
C3-261-031 4,561.71 4,560.78 518.568 30 RCP Upsize Diameter South Side Existing
C3-261-035 4,557.14 4,557.05 74.4 27 VCP River Trunk Existing
C3-261-040 4,561.85 4,561.71 77.933 30 RCP Upsize Diameter South Side Existing
C3-261-043 4,557.18 4,557.14 31.718 27 VCP River Trunk Existing
C3-261-050 4,557.37 4,557.34 28 10 VCP River Trunk Existing
C3-261-056 4,557.50 4,557.37 80.918 10 VCP River Trunk Existing
C3-261-062 4,562.74 4,561.85 490.491 30 RCP Upsize Diameter South Side Existing
C3-261-075 4,557.34 4,557.24 13 12 PVC River Trunk Existing
C3-261-076 4,557.24 4,557.18 44.4 10 VCP River Trunk Existing
C3-262-007 4,563.98 4,563.70 154.554 30 RCP Upsize Diameter South Side Existing
C3-262-009 4,563.60 4,562.74 478.88 30 RCP Upsize Diameter South Side Existing
C3-262-033 4,564.91 4,564.08 463.661 30 RCP Upsize Diameter South Side Existing
C3-262-041 4,565.58 4,564.91 154.9 30 RCP Upsize Diameter South Side Existing
C3-262-046 4,566.92 4,565.58 319.406 30 RCP Upsize Diameter South Side Existing
C3-262-051 4,567.21 4,566.92 61.434 30 RCP Upsize Diameter South Side Existing
C3-262-061 4,568.19 4,567.21 206.673 30 RCP Upsize Diameter South Side Existing
C3-262-070 4,570.48 4,570.07 158.03 30 RCP Upsize Diameter South Side Existing
C3-262-071 4,570.07 4,568.19 373.756 30 RCP Upsize Diameter South Side Existing
C3-262-074 4,571.47 4,570.48 500.889 30 RCP Upsize Diameter South Side Existing
C3-271-001 4,572.32 4,571.47 421.48 30 RCP Upsize Diameter South Side Existing
C3-271-003 4,572.91 4,572.32 295.102 30 RCP Upsize Diameter South Side Existing
C3-271-004 4,573.07 4,572.91 77.966 30 RCP Upsize Diameter South Side Existing
C3-271-007 4,573.87 4,573.07 401.374 30 RCP Upsize Diameter South Side Existing
C3-271-010 4,575.40 4,575.16 28 30 RCP Upsize Diameter South Side Existing
C3-271-012 4,576.65 4,575.60 111 30 RCP Upsize Diameter South Side Existing
C4-212-059 4,792.35 4,780.23 489.901 12 PVC South Camp Existing
C4-212-060 4,776.84 4,772.96 226 12 PVC South Camp Existing
C4-212-061 4,770.23 4,764.84 299.9 12 PVC South Camp Existing
C4-221-001 4,764.84 4,751.11 391.4 12 PVC South Camp Existing
C4-221-011 4,772.96 4,770.23 159.3 12 PVC South Camp Existing
C4-252-001 4,552.80 4,552.03 536.838 36 RCP Upsize Diameter South Side Existing
C4-252-002 4,552.35 4,551.70 533.459 21 RCP River Trunk Existing

9/30/2009 149 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
C4-252-003 4,555.59 4,554.87 297.594 36 RCP Upsize Diameter South Side Existing
C4-252-004 4,552.79 4,552.35 360.57 21 RCP River Trunk Existing
C4-252-005 4,554.19 4,553.57 346.893 36 RCP Upsize Diameter South Side Existing
C4-252-006 4,553.57 4,552.80 311.862 36 RCP Upsize Diameter South Side Existing
C4-252-007 4,553.86 4,553.32 441.554 21 RCP River Trunk Existing

C4-252-007A 4,553.32 4,552.79 436.699 21 RCP River Trunk Existing
C4-252-008 4,554.87 4,554.19 377.462 36 RCP Upsize Diameter South Side Existing
D1-212-011 4,745.82 4,738.58 284 12 PVC South Camp Existing
D1-212-012 4,738.58 4,733.37 274.602 12 PVC South Camp Existing
D1-212-032 4,751.11 4,745.82 500.7 12 PVC South Camp Existing
D1-242-011 4,625.05 4,620.05 124.968 10 PVC Ridges Existing
D1-242-017 4,635.90 4,625.71 275 10 PVC Ridges Existing
D1-242-018 4,648.75 4,636.15 294.478 10 PVC Ridges Existing
D1-242-019 4,652.05 4,648.85 199.457 12 PVC Ridges Existing
D1-242-030 4,619.95 4,600.75 399.963 10 PVC Ridges Existing
D1-242-031 4,600.00 4,586.00 293.724 10 PVC Ridges Existing

D1-242-031A 4,598.00 4,586.00 295.397 8 PVC Ridges Existing
D1-251-001 4,582.38 4,581.56 267.2 21 South Avenue Existing
D1-251-005 4,586.00 4,556.00 1,267.13 10 PVC Ridges Existing

D1-251-005A 4,586.00 4,556.00 1,268.05 8 PVC Ridges Existing
D1-251-005B 4,556.00 4,551.00 343.186 10 PVC Ridges Existing
D1-252-001 4,549.53 4,548.08 371.427 36 RCP Upsize Diameter South Side Existing
D1-252-004 4,550.10 4,549.53 309.337 36 RCP Upsize Diameter South Side Existing
D1-252-005 4,548.94 4,548.69 201.72 24 VCP River Trunk Existing
D1-252-008 4,549.09 4,548.94 126.018 24 VCP River Trunk Existing

D1-252-008A 4,549.28 4,549.09 158.194 24 VCP River Trunk Existing
D1-252-009 4,550.62 4,550.10 292.478 36 RCP Upsize Diameter South Side Existing
D1-252-010 4,549.50 4,549.28 173.25 21 VCP River Trunk Existing
D1-252-011 4,549.87 4,549.50 310.091 21 VCP River Trunk Existing
D1-252-015 4,550.86 4,550.62 133.43 36 RCP Upsize Diameter South Side Existing
D1-252-018 4,551.45 4,550.86 398.159 36 RCP Upsize Diameter South Side Existing
D1-252-019 4,552.03 4,551.45 260.038 36 RCP Upsize Diameter South Side Existing
D1-252-023 4,550.29 4,549.87 343.449 21 VCP River Trunk Existing
D1-252-031 4,550.50 4,550.29 167.247 21 VCP River Trunk Existing
D1-252-036 4,550.70 4,550.50 164.131 21 VCP River Trunk Existing
D1-252-041 4,550.89 4,550.70 161.278 21 VCP River Trunk Existing
D1-252-042 4,551.70 4,550.89 662.626 21 VCP River Trunk Existing
D1-252-050 4,572.48 4,572.14 176.234 27 VCP South Avenue Existing
D1-252-053 4,564.58 4,564.29 272 24 RCP Parallel Colorado Avenue Existing
D1-252-056 4,564.84 4,564.67 83 24 RCP Parallel Colorado Avenue Existing
D1-252-057 4,565.78 4,564.84 223.762 24 RCP Parallel Colorado Avenue Existing
D1-252-059 4,565.89 4,565.78 27.158 24 RCP Parallel Colorado Avenue Existing
D1-261-001 4,566.50 4,566.09 77.506 24 PVC Parallel Colorado Avenue Existing
D1-261-003 4,573.60 4,572.48 723.306 27 VCP South Avenue Existing
D1-261-006 4,567.95 4,566.50 51.594 24 RCP Parallel Colorado Avenue Existing
D1-261-008 4,569.50 4,567.95 302.547 24 RCP Parallel Colorado Avenue Existing
D1-261-020 4,574.54 4,573.60 606.866 27 VCP South Avenue Existing
D1-261-021 4,570.00 4,569.50 99.515 24 RCP Parallel Colorado Avenue Existing
D1-261-023 4,577.36 4,577.02 233.241 27 VCP South Avenue Existing
D1-261-036 4,571.70 4,570.00 422.792 24 RCP Parallel Colorado Avenue Existing
D1-261-037 4,577.85 4,577.36 301.563 27 VCP South Avenue Existing
D1-261-052 4,572.10 4,571.70 440.734 24 RCP Parallel Colorado Avenue Existing
D1-261-059 4,578.49 4,577.85 481.274 27 VCP South Avenue Existing
D1-261-061 4,578.59 4,578.49 9.6 27 VCP South Avenue Existing
D1-261-075 4,573.00 4,572.10 445.227 24 RCP Parallel Colorado Avenue Existing
D1-261-084 4,579.30 4,578.59 471.5 27 VCP South Avenue Existing
D1-261-103 4,575.00 4,573.00 515.7 24 RCP Parallel Colorado Avenue Existing
D1-261-116 4,580.97 4,580.52 312.518 21 VCP South Avenue Existing

D1-261-116A 4,580.52 4,579.80 482.521 21 VCP South Avenue Existing
D1-261-117 4,575.50 4,575.00 54.284 24 RCP Parallel Colorado Avenue Existing
D1-261-128 4,575.80 4,575.50 267.746 24 RCP Parallel Colorado Avenue Existing
D1-262-025 4,576.00 4,575.80 380 24 RCP Parallel Colorado Avenue Existing

9/30/2009 150 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D1-262-030 4,581.56 4,580.97 380.677 21 VCP South Avenue Existing
D1-262-040 4,576.50 4,576.00 264.434 24 RCP Colorado Avenue Existing
D1-262-067 4,578.20 4,576.50 502.758 24 RCP Colorado Avenue Existing
D1-262-079 4,583.87 4,582.38 495.739 21 VCP South Avenue Existing
D1-262-088 4,579.00 4,578.20 461.496 24 RCP Colorado Avenue Existing
D1-262-100 4,580.00 4,579.00 489.507 24 RCP Colorado Avenue Existing
D1-271-018 4,581.55 4,580.67 455.198 24 RCP Colorado Avenue Existing
D1-271-051 4,585.43 4,585.36 8.462 21 PVC Colorado Avenue Existing
D1-271-054 4,585.36 4,581.71 457.7 24 RCP Colorado Avenue Existing
D1-271-055 4,580.63 4,580.00 537.1 24 RCP Colorado Avenue Existing
D1-271-092 4,581.71 4,581.55 19.4 24 RCP Colorado Avenue Existing
D2-212-001 4,731.19 4,729.46 91.02 12 PVC South Camp Existing
D2-212-002 4,729.46 4,729.13 21.7 12 PVC South Camp Existing
D2-212-003 4,722.94 4,714.33 363.5 12 PVC South Camp Existing
D2-212-011 4,733.37 4,731.40 104.468 12 PVC South Camp Existing
D2-212-012 4,731.40 4,731.19 11.086 12 PVC South Camp Existing
D2-212-013 4,726.69 4,722.94 249.903 12 PVC South Camp Existing
D2-212-014 4,714.33 4,706.40 496.1 12 PVC South Camp Existing
D2-212-025 4,729.13 4,726.69 163 8 PVC South Camp Existing
D2-241-006 4,648.54 4,645.54 239.276 8 PVC Scenic School Existing
D2-241-007 4,645.54 4,641.85 302.842 8 PVC Scenic School Existing
D2-251-004 4,544.90 4,544.75 72.455 48 RCP River Road Existing
D2-251-005 4,545.26 4,544.90 17.81 48 RCP River Road Existing
D2-251-008 4,550.50 4,545.06 380 12 Ridges Existing
D2-251-014 4,556.00 4,551.00 344.531 8 PVC Ridges Existing

D2-251-014A 4,551.00 4,550.50 3.246 12 Ridges Existing
D2-252-002 4,548.08 4,547.05 523.849 36 RCP Upsize Diameter South Side Existing
D2-252-004 4,547.05 4,545.56 310.878 36 RCP Upsize Diameter South Side Existing
D2-252-005 4,545.56 4,545.26 318.46 48 RCP River Road Existing
D2-252-006 4,546.44 4,545.56 128.248 24 VCP River Trunk Existing
D2-252-008 4,546.82 4,546.44 330.165 24 VCP River Trunk Existing
D2-252-010 4,548.43 4,546.82 327.541 24 VCP River Trunk Existing
D2-252-011 4,549.30 4,547.05 433.714 27 PVC Grand Avenue Existing
D2-252-012 4,548.67 4,548.43 179.711 24 VCP River Trunk Existing
D2-252-014 4,548.69 4,548.67 180.728 24 VCP River Trunk Existing
D2-252-015 4,550.85 4,550.25 11.283 27 PVC Grand Avenue Existing
D2-252-026 4,551.69 4,550.85 423.546 30 VCP Grand Avenue Existing
D2-252-033 4,551.00 4,547.10 912.627 24 PVC Colorado Avenue Existing
D2-252-039 4,552.50 4,551.00 395.765 24 PVC Colorado Avenue Existing
D2-252-049 4,556.50 4,552.50 402.686 24 PVC Colorado Avenue Existing
D2-252-050 4,569.00 4,563.00 1,108.44 24 VCP South Avenue Existing
D2-252-052 4,569.41 4,569.00 206.443 27 VCP South Avenue Existing
D2-252-056 4,571.64 4,569.41 22.862 27 VCP South Avenue Existing
D2-252-057 4,559.50 4,556.50 278.866 24 PVC Colorado Avenue Existing
D2-252-062 4,559.77 4,559.50 68.9 24 PVC Colorado Avenue Existing
D2-252-067 4,572.14 4,571.64 400.1 27 VCP South Avenue Existing
D2-252-069 4,562.72 4,559.87 278.964 24 RCP Colorado Avenue Existing
D2-252-071 4,572.57 4,562.82 298.414 27 VCP Grand Avenue Existing
D2-252-085 4,564.19 4,562.81 299.202 24 RCP Colorado Avenue Existing
D2-252-105 4,553.17 4,551.69 749.5 24 VCP Grand Avenue Existing
D2-271-017 4,590.64 4,588.08 351.518 15 PVC 15th Street Existing
D2-271-019 4,588.08 4,586.34 238.423 15 PVC 15th Street Existing
D2-271-022 4,586.34 4,585.45 122.114 15 PVC 15th Street Existing
D2-271-023 4,585.45 4,583.64 247.8 15 PVC 15th Street Existing
D2-271-039 4,591.68 4,589.83 154.586 18 PVC Colorado Avenue Existing
D2-271-042 4,589.83 4,588.61 153.504 21 RCP Colorado Avenue Existing
D2-271-043 4,588.61 4,586.86 218.809 21 RCP Colorado Avenue Existing
D2-271-045 4,586.86 4,585.43 179.022 21 PVC Colorado Avenue Existing
D2-271-048 4,594.65 4,594.60 30.635 15 VCP Parallel Rood Avenue Existing
D2-271-052 4,595.09 4,594.65 298.414 15 VCP Parallel Rood Avenue Existing
D2-271-063 4,595.66 4,595.09 375.396 15 VCP Parallel Rood Avenue Existing
D2-271-067 4,596.06 4,595.66 330.821 15 VCP Parallel Rood Avenue Existing

9/30/2009 151 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D2-271-075 4,596.17 4,596.06 88.527 15 VCP Parallel Rood Avenue Existing
D2-271-109 4,583.64 4,582.30 183.2 15 PVC 15th Street Existing
D2-272-011 4,597.00 4,596.17 678.337 15 VCP Parallel Rood Avenue Existing
D2-272-023 4,598.93 4,598.42 331.313 15 VCP Parallel Rood Avenue Existing
D2-272-025 4,598.42 4,597.89 368.902 15 VCP Parallel Rood Avenue Existing
D2-272-029 4,597.89 4,597.00 602.667 15 VCP Parallel Rood Avenue Existing
D2-272-052 4,600.00 4,598.93 778.278 15 VCP Parallel Rood Avenue Existing
D2-272-070 4,600.60 4,600.00 403.899 15 VCP Parallel Rood Avenue Existing
D2-272-072 4,601.12 4,600.60 346.401 15 VCP Parallel Rood Avenue Existing
D2-272-074 4,601.53 4,601.12 322.916 15 VCP Parallel Rood Avenue Existing
D2-272-075 4,601.57 4,601.53 26.502 15 VCP Parallel Rood Avenue Existing
D2-281-002 4,601.72 4,601.57 100.171 15 VCP Parallel Rood Avenue Existing
D3-212-001 4,702.89 4,702.53 126.57 8 PVC Goat Wash Existing
D3-212-002 4,702.47 4,698.00 354.55 8 PVC Goat Wash Existing
D3-212-003 4,697.82 4,691.93 351.26 8 PVC Goat Wash Existing
D3-212-004 4,691.93 4,689.60 184.762 8 PVC Goat Wash Existing
D3-212-012 4,689.60 4,687.50 166.263 8 PVC Goat Wash Existing
D3-212-013 4,687.50 4,684.81 212.938 8 PVC Goat Wash Existing
D3-212-017 4,689.93 4,684.20 66.8 12 PVC South Camp Existing
D3-212-018 4,690.94 4,689.93 120.6 12 PVC South Camp Existing
D3-212-022 4,706.40 4,690.94 499.2 12 PVC South Camp Existing
D3-212-023 4,703.43 4,702.89 186.9 8 PVC Goat Wash Existing
D3-221-016 4,684.72 4,680.30 311.272 12 PVC Goat Wash Existing
D3-221-021 4,663.43 4,658.80 353.85 12 PVC Goat Wash Existing
D3-221-022 4,672.04 4,669.22 271.125 12 PVC Goat Wash Existing
D3-221-023 4,677.90 4,672.08 271.37 12 PVC Goat Wash Existing
D3-221-024 4,680.25 4,678.00 266.008 12 PVC Goat Wash Existing
D3-232-001 4,621.48 4,620.08 114.767 8 PVC Scenic School Existing

D3-232-001A 4,620.28 4,620.08 16.5 8 PVC Scenic School Existing
D3-232-009 4,622.35 4,621.48 71.045 8 PVC Scenic School Existing
D3-232-017 4,608.64 4,593.30 184.5 8 PVC Scenic School Existing
D3-232-018 4,620.08 4,610.69 88.61 8 PVC Scenic School Existing
D3-241-001 4,641.85 4,640.95 73.702 8 PVC Scenic School Existing
D3-241-002 4,640.95 4,638.42 207.066 8 PVC Scenic School Existing
D3-241-003 4,638.42 4,636.83 130.642 8 PVC Scenic School Existing
D3-241-004 4,636.83 4,634.94 154.75 8 PVC Scenic School Existing
D3-241-005 4,633.39 4,629.78 296.578 8 PVC Scenic School Existing

D3-241-005A 4,629.78 4,629.64 11.185 8 PVC Scenic School Existing
D3-241-006 4,629.64 4,625.45 343.711 8 PVC Scenic School Existing
D3-241-007 4,625.45 4,622.35 254.233 8 PVC Scenic School Existing
D3-241-009 4,634.94 4,633.39 126.674 8 PVC Scenic School Existing
D3-251-001 4,542.85 4,542.41 454.116 54 RCP River Road Existing
D3-251-002 4,543.23 4,542.85 414.428 54 RCP River Road Existing
D3-251-004 4,544.59 4,543.96 394 48 RCP River Road Existing
D3-251-008 4,543.80 4,543.63 234.094 48 RCP River Road Existing
D3-251-011 4,544.75 4,544.65 13.054 48 RCP River Road Existing
D3-251-012 4,543.63 4,543.62 24.764 48 RCP River Road Existing
D3-251-013 4,543.62 4,543.23 340.89 54 RCP River Road Existing
D3-251-014 4,545.76 4,545.63 145.304 27 PVC Upsize Diameter Colorado Avenue Existing
D3-251-015 4,544.65 4,544.59 38.1 48 RCP River Road Existing
D3-251-016 4,543.96 4,543.80 48.1 48 RCP River Road Existing
D3-252-008 4,546.00 4,545.76 218.35 27 PVC Upsize Diameter Colorado Avenue Existing
D3-252-012 4,547.10 4,546.00 303.63 24 PVC Colorado Avenue Existing
D3-252-045 4,562.82 4,560.20 113.75 24 PVC Grand Avenue Existing

D3-252-045A 4,560.14 4,553.17 411.8 24 PVC Grand Avenue Existing
D3-252-057 4,577.57 4,572.57 153.11 27 VCP Grand Avenue Existing
D3-261-010 4,584.00 4,577.57 196.964 27 VCP Grand Avenue Existing
D3-261-014 4,585.03 4,585.00 7.905 27 VCP Grand Avenue Existing
D3-261-025 4,586.31 4,585.03 345.646 27 VCP Grand Avenue Existing
D3-261-045 4,588.09 4,586.31 479.864 27 VCP Grand Avenue Existing
D3-261-075 4,590.00 4,588.09 504.234 27 VCP Grand Avenue Existing
D3-261-086 4,593.11 4,592.00 286.508 24 VCP Grand Avenue Existing

9/30/2009 152 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
D3-261-117 4,595.78 4,593.11 681.486 24 VCP Grand Avenue Existing
D3-261-130 4,596.52 4,595.78 297.66 24 VCP Grand Avenue Existing
D3-262-017 4,597.50 4,596.52 391.37 24 VCP Grand Avenue Existing
D3-262-018 4,598.50 4,597.50 273.749 24 VCP Grand Avenue Existing
D3-262-042 4,599.50 4,598.50 468.023 24 VCP Grand Avenue Existing
D3-262-065 4,600.39 4,599.54 472 18 VCP Grand Avenue Existing
D3-262-083 4,601.61 4,600.39 482.816 18 VCP Grand Avenue Existing
D3-262-122 4,599.54 4,599.50 22.8 18 DIP Grand Avenue Existing
D3-271-013 4,603.00 4,601.61 542.184 18 VCP Grand Avenue Existing
D3-271-019 4,595.79 4,593.35 334.757 15 PVC 15th Street Existing
D3-271-024 4,593.35 4,590.64 371.362 15 PVC 15th Street Existing
D3-271-029 4,604.18 4,603.00 464.186 18 VCP Grand Avenue Existing
D3-271-038 4,599.05 4,595.79 445.686 15 PVC 15th Street Existing
D3-271-055 4,601.95 4,599.05 397.208 15 PVC 15th Street Existing
D3-271-059 4,602.09 4,601.95 19.942 15 PVC 15th Street Existing
D3-271-068 4,610.32 4,609.63 95.022 15 PVC 15th Street Existing
D3-271-069 4,609.63 4,607.45 298.119 15 PVC 15th Street Existing
D3-271-070 4,607.45 4,604.42 415.97 15 PVC 15th Street Existing
D3-271-072 4,604.42 4,602.09 318.094 15 PVC 15th Street Existing
D3-271-075 4,610.76 4,610.32 59.991 15 PVC 15th Street Existing
D3-271-111 4,605.40 4,604.18 441.6 18 VCP Grand Avenue Existing
D3-281-006 4,601.78 4,601.72 37.589 15 VCP Parallel Rood Avenue Existing
D4-221-004 4,658.76 4,654.62 251.838 12 PVC Goat Wash Existing
D4-221-005 4,654.52 4,650.54 350.65 12 PVC Goat Wash Existing
D4-221-008 4,650.44 4,645.81 300.612 12 PVC Goat Wash Existing
D4-221-009 4,640.75 4,637.90 198.99 15 PVC Goat Wash Existing
D4-221-010 4,637.77 4,631.55 298.775 15 PVC Goat Wash Existing
D4-221-011 4,631.45 4,630.16 300.24 15 PVC Goat Wash Existing
D4-232-001 4,593.08 4,572.75 126.5 8 PVC Scenic School Existing
D4-232-002 4,572.53 4,554.95 141.3 8 PVC Scenic School Existing
D4-232-003 4,554.74 4,551.59 111.5 8 PVC Scenic School Existing
D4-232-004 4,551.41 4,549.55 131.2 8 PVC Scenic School Existing
D4-232-005 4,547.40 4,543.02 294.03 8 PVC Scenic School Existing
D4-232-006 4,542.82 4,533.87 422.7 8 PVC Scenic School Existing
D4-232-007 4,533.69 4,533.27 71.2 12 PVC Upsize Diameter Scenic School Existing
D4-232-008 4,526.81 4,524.29 205.6 12 PVC Upsize Diameter Scenic School Existing
D4-251-001 4,541.56 4,541.03 564.16 54 RCP River Road Existing
D4-251-005 4,541.81 4,541.60 480.618 54 RCP River Road Existing
D4-251-008 4,542.29 4,541.81 571.671 54 RCP River Road Existing
D4-251-018 4,542.41 4,542.29 125.788 54 RCP River Road Existing
D4-251-019 4,541.60 4,541.56 91.184 54 RCP River Road Existing
D4-271-014 4,620.92 4,619.45 201.031 15 PVC 15th Street Existing
D4-271-015 4,619.45 4,616.97 339.939 15 PVC 15th Street Existing
D4-271-018 4,616.97 4,614.52 335.413 15 PVC 15th Street Existing
D4-271-021 4,614.52 4,610.76 515.485 15 PVC 15th Street Existing
E1-221-001 4,630.05 4,629.03 200.12 15 PVC Goat Wash Existing

E1-221-001A 4,628.98 4,626.63 403.702 15 PVC Goat Wash Existing
E1-222-004 4,626.53 4,616.86 202.35 14 DIP Goat Wash Existing
E1-222-005 4,616.76 4,611.53 275.05 15 PVC Goat Wash Existing
E1-222-006 4,611.53 4,609.83 157.276 15 PVC Goat Wash Existing
E1-222-007 4,609.72 4,606.39 307.041 15 PVC Goat Wash Existing
E1-222-011 4,606.39 4,599.71 311.698 18 PVC Goat Wash Existing
E1-222-012 4,599.62 4,597.21 392.36 18 PVC Goat Wash Existing
E1-231-012 4,627.63 4,623.16 231.896 12 PVC Upsize Diameter Connected Lakes Existing
E1-232-001 4,524.29 4,527.07 982.8 8 PVC Connected Lakes Existing
E1-232-025 4,527.07 4,532.08 1,164.80 8 PVC Connected Lakes Existing
E1-242-001 4,538.07 4,537.93 164.394 54 RCP River Road Existing
E1-242-002 4,539.59 4,539.31 123.689 24 Horizon Drive Existing
E1-251-001 4,540.69 4,538.07 625.102 54 RCP River Road Existing
E1-251-002 4,541.03 4,540.69 421.218 54 RCP River Road Existing
E1-251-003 4,540.76 4,539.90 516.239 24 Horizon Drive Existing
E1-251-004 4,541.65 4,540.89 508.531 24 Horizon Drive Existing

9/30/2009 153 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E1-251-007 4,543.10 4,542.09 361.751 24 CONCRETE Horizon Drive Existing
E1-251-018 4,544.60 4,543.17 379.857 24 CONCRETE Horizon Drive Existing
E1-251-019 4,545.14 4,544.64 131.2 24 CONCRETE Horizon Drive Existing
E1-251-020 4,545.20 4,545.14 21.386 24 CONCRETE Horizon Drive Existing
E1-251-021 4,545.79 4,545.20 200.146 24 CONCRETE Horizon Drive Existing
E1-251-023 4,546.77 4,545.79 326.95 24 CONCRETE Horizon Drive Existing
E1-251-025 4,539.90 4,539.74 99.122 24 Horizon Drive Existing
E1-271-068 4,628.02 4,625.04 408.4 15 PVC 15th Street Existing
E1-271-072 4,625.04 4,621.79 444.9 15 PVC 15th Street Existing
E1-271-076 4,621.79 4,620.92 119.097 15 PVC 15th Street Existing
E2-202-016 4,711.65 4,705.93 307.8 8 PVC Existing
E2-222-015 4,567.50 4,559.61 337.25 18 PVC Goat Wash Existing
E2-222-016 4,570.44 4,567.89 9.98 12 Goat Wash Existing
E2-222-017 4,579.68 4,572.72 83.02 18 PVC Goat Wash Existing
E2-222-028 4,593.04 4,591.61 73.964 12 PVC Upsize Diameter Connected Lakes Existing

E2-222-028A 4,596.12 4,593.14 154.521 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-029 4,591.51 4,587.75 194.799 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-030 4,587.65 4,586.97 35.03 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-031 4,586.87 4,581.37 285.36 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-036 4,559.30 4,555.83 176.628 18 PVC Goat Wash Existing
E2-222-037 4,555.76 4,548.93 333.084 18 PVC Goat Wash Existing
E2-222-040 4,571.36 4,567.89 163.213 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-044 4,590.76 4,588.22 496.38 18 PVC Goat Wash Existing
E2-222-048 4,581.27 4,578.95 120.146 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-050 4,578.85 4,571.46 129.166 12 PVC Upsize Diameter Connected Lakes Existing
E2-222-067 4,595.73 4,590.82 434.11 18 PVC Goat Wash Existing
E2-222-075 4,597.10 4,596.10 86.953 18 PVC Goat Wash Existing
E2-231-002 4,603.37 4,596.22 370.312 12 Connected Lakes Existing
E2-231-005 4,610.62 4,603.47 373.362 12 Connected Lakes Existing
E2-231-006 4,615.27 4,610.72 235.57 12 Connected Lakes Existing
E2-231-013 4,618.13 4,615.37 143.27 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-021 4,623.06 4,618.23 249.903 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-028 4,641.17 4,639.85 122.9 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-029 4,639.69 4,638.76 95.054 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-030 4,638.52 4,637.71 107.945 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-031 4,637.60 4,632.91 315.864 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-035 4,632.81 4,630.49 120.573 12 PVC Upsize Diameter Connected Lakes Existing
E2-231-037 4,630.39 4,627.73 137.563 12 PVC Upsize Diameter Connected Lakes Existing
E2-232-013 4,532.08 4,533.39 305.8 8 PVC Connected Lakes Existing
E2-232-014 4,533.39 4,643.59 1,085.30 8 PVC Connected Lakes Existing
E2-242-004 4,536.23 4,535.65 633.926 54 RCP River Road Existing
E2-242-011 4,536.71 4,536.23 604.045 54 RCP River Road Existing
E2-242-017 4,537.01 4,536.71 596.271 54 RCP River Road Existing
E2-242-024 4,537.65 4,537.01 552.418 54 RCP River Road Existing
E2-242-034 4,537.93 4,537.65 346.991 54 RCP River Road Existing
E2-251-027 4,542.09 4,541.72 192.634 24 Horizon Drive Existing
E2-251-058 4,547.27 4,547.03 36.867 24 CONCRETE Horizon Drive Existing
E2-252-192 4,557.18 4,548.58 654 18 PVC Horizon Drive Existing
E2-252-193 4,565.18 4,557.37 475.1 18 PVC Horizon Drive Existing
E2-252-194 4,567.93 4,565.18 167.9 18 PVC Horizon Drive Existing
E2-252-196 4,557.37 4,557.18 11.8 18 PVC Horizon Drive Existing
E2-271-073 4,640.61 4,637.43 435.912 15 PVC 15th Street Existing
E2-271-077 4,637.43 4,634.50 401.8 15 PVC 15th Street Existing
E2-271-081 4,634.50 4,631.30 437.4 15 PVC 15th Street Existing
E2-271-086 4,631.30 4,628.02 450.2 15 PVC 15th Street Existing
E3-202-008 4,702.45 4,700.84 163.377 10 PVC Existing

E3-202-008A 4,700.74 4,699.77 98.498 10 PVC Existing
E3-202-009 4,705.83 4,705.23 61.23 10 PVC Existing
E3-202-011 4,699.64 4,696.85 263.614 10 PVC Existing
E3-202-012 4,696.79 4,687.93 301.465 10 PVC Existing
E3-222-051 4,546.11 4,544.70 465.366 18 PVC Goat Wash Existing

E3-222-051A 4,547.31 4,546.11 274.16 18 PVC Goat Wash Existing

9/30/2009 154 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E3-222-065 4,548.83 4,547.41 187.682 18 PVC Goat Wash Existing
E3-231-006 4,544.56 4,542.00 900.02 21 Goat Wash Existing
E3-241-015 4,533.01 4,531.11 896.457 54 RCP River Road Existing
E3-241-022 4,534.22 4,533.01 657.05 54 RCP River Road Existing
E3-241-028 4,534.67 4,534.22 444.899 54 RCP River Road Existing
E3-241-034 4,537.66 4,536.64 203.95 18 DI 24 1/2 Road Existing
E3-241-036 4,539.03 4,537.66 247.017 18 PVC 24 1/2 Road Existing
E3-241-048 4,541.05 4,540.95 36.539 18 PVC 24 1/2 Road Existing
E3-241-049 4,540.95 4,539.03 252.56 18 24 1/2 Road Existing
E3-242-002 4,535.29 4,534.67 508.006 54 RCP River Road Existing
E3-242-012 4,535.65 4,535.29 210.281 54 RCP River Road Existing
E3-252-001 4,576.93 4,575.97 435.978 18 CIP Horizon Drive Existing
E3-252-003 4,575.97 4,575.03 422.07 18 CIP Horizon Drive Existing
E3-252-004 4,575.03 4,574.81 13.5 18 PVC Horizon Drive Existing
E3-252-084 4,574.81 4,567.93 418.9 18 PVC Horizon Drive Existing
E3-252-085 4,577.07 4,576.93 62.9 18 PVC Horizon Drive Existing
E3-271-068 4,645.72 4,643.65 282.3 15 PVC 15th Street Existing
E3-271-072 4,643.65 4,641.84 247.2 15 PVC 15th Street Existing
E3-271-074 4,641.84 4,640.61 168.9 15 PVC 15th Street Existing
E3-271-121 4,649.80 4,647.68 289.8 15 PVC 15th Street Existing
E3-271-122 4,649.90 4,649.80 21 15 PVC 15th Street Existing
E3-271-123 4,647.68 4,645.72 268.5 15 PVC 15th Street Existing
E4-202-001 4,687.84 4,682.01 194.078 12 PVC Existing
E4-202-002 4,681.87 4,674.32 398.454 12 PVC Existing
E4-202-003 4,674.21 4,671.73 131.626 12 PVC Existing
E4-202-007 4,667.94 4,664.29 186.042 12 PVC Existing
E4-202-009 4,671.73 4,668.17 189.387 12 PVC Existing
E4-202-013 4,664.14 4,658.33 295.528 12 PVC Existing
E4-202-014 4,656.10 4,646.58 340.628 12 PVC Existing
E4-231-005 4,542.00 4,539.69 145.009 21 DIP Goat Wash Existing
E4-231-006 4,539.27 4,532.41 428.663 21 DIP Goat Wash Existing
E4-231-007 4,531.58 4,530.60 501.23 20 DIP Goat Wash Existing
E4-231-008 4,532.18 4,531.58 197.882 20 DIP Goat Wash Existing
E4-232-016 4,529.10 4,528.53 572.95 54 RCP River Road Existing
E4-241-005 4,529.85 4,529.10 673.974 54 RCP River Road Existing
E4-241-016 4,531.11 4,529.85 543.693 54 RCP River Road Existing
E4-241-075 4,547.08 4,544.15 241.703 18 PVC 24 1/2 Road Existing
E4-241-077 4,544.15 4,543.11 355.847 18 PVC 24 1/2 Road Existing
E4-241-078 4,543.11 4,541.95 306.418 18 PVC 24 1/2 Road Existing
E4-241-079 4,541.95 4,541.82 54.874 18 PVC 24 1/2 Road Existing
E4-241-080 4,541.82 4,541.05 326.852 18 PVC 24 1/2 Road Existing
E4-241-081 4,547.62 4,547.08 97.941 18 24 1/2 Road Existing
E4-242-014 4,549.43 4,547.75 383.727 18 PVC Paradise Hills Existing
E4-242-029 4,550.42 4,549.43 380.382 18 PVC Paradise Hills Existing
E4-242-034 4,550.83 4,550.42 114.866 18 PVC Paradise Hills Existing
E4-242-036 4,550.91 4,550.83 20.664 18 PVC Paradise Hills Existing
E4-242-045 4,551.79 4,550.91 246.164 18 PVC Paradise Hills Existing
E4-242-057 4,552.92 4,551.79 378.446 18 PVC Paradise Hills Existing
E4-242-062 4,554.02 4,552.92 380.218 18 PVC Paradise Hills Existing
E4-242-069 4,554.85 4,554.02 378.84 18 PVC Paradise Hills Existing
E4-242-078 4,555.69 4,554.85 339.382 18 PVC Paradise Hills Existing
E4-251-001 4,555.79 4,555.69 38.606 18 PVC Paradise Hills Existing
E4-252-009 4,577.14 4,577.07 32.4 18 PVC Horizon Drive Existing
E4-252-010 4,577.18 4,577.14 21.09 18 PVC Horizon Drive Existing
E4-252-011 4,577.52 4,577.18 153.865 18 PVC Horizon Drive Existing
E4-252-013 4,581.79 4,581.35 74.39 18 RCP Horizon Drive Existing
E4-252-014 4,581.34 4,581.22 21.484 18 PVC Horizon Drive Existing
E4-252-019 4,581.14 4,580.06 386.843 18 PVC Horizon Drive Existing
E4-252-021 4,579.99 4,578.73 440.93 18 PVC Horizon Drive Existing
E4-252-023 4,578.66 4,577.52 502.758 18 PVC Horizon Drive Existing
E4-252-033 4,583.11 4,581.79 328.689 18 RCP Horizon Drive Existing
E4-252-035 4,587.99 4,583.11 328.853 18 RCP Horizon Drive Existing

9/30/2009 155 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
E4-252-037 4,590.20 4,587.99 339.546 18 RCP Horizon Drive Existing
E4-271-058 4,665.16 4,664.59 291.395 15 PVC 15th Street Existing
E4-271-060 4,664.59 4,662.15 295.725 15 PVC 15th Street Existing
E4-271-062 4,662.15 4,659.19 261.908 15 PVC 15th Street Existing
E4-271-063 4,659.19 4,656.13 209.297 15 PVC 15th Street Existing
E4-271-064 4,651.17 4,649.90 227.6 15 PVC 15th Street Existing
F1-202-005 4,624.27 4,622.35 106.797 15 PVC Existing
F1-202-006 4,626.01 4,624.39 79.966 14 DIP Existing
F1-202-007 4,622.23 4,616.37 206.542 15 PVC Existing
F1-202-008 4,628.00 4,626.13 224.057 15 PVC Existing
F1-202-009 4,636.50 4,628.11 399.701 12 PVC Existing
F1-202-010 4,646.50 4,636.58 400.455 12 PVC Existing
F1-231-001 4,528.61 4,527.96 499.675 21 PVC Goat Wash Existing

F1-231-001A 4,529.72 4,528.61 499.05 20 DIP Goat Wash Existing
F1-231-002 4,530.60 4,529.72 500.42 20 DIP Goat Wash Existing
F1-232-001 4,526.89 4,526.32 528.047 54 RCP River Road Existing
F1-232-002 4,527.37 4,526.89 536.214 54 RCP River Road Existing
F1-232-008 4,530.29 4,530.09 24.2 18 PVC Upsize Diameter 24 Road Existing
F1-232-012 4,527.92 4,527.77 152.5 54 RCP River Road Existing
F1-232-013 4,531.41 4,530.37 346.368 18 PVC Upsize Diameter 24 Road Existing
F1-232-014 4,533.42 4,533.25 29.454 18 PVC Upsize Diameter 24 Road Existing
F1-232-017 4,533.11 4,531.82 401.242 18 PVC Upsize Diameter 24 Road Existing
F1-232-019 4,531.76 4,531.43 108.699 18 PVC Upsize Diameter 24 Road Existing
F1-232-033 4,528.53 4,527.92 581.216 54 RCP River Road Existing
F1-232-066 4,527.77 4,527.37 421.9 54 RCP River Road Existing
F1-241-050 4,552.55 4,549.66 223.434 15 PVC 24 1/2 Road Existing
F1-241-109 4,553.53 4,552.55 465 15 PVC 24 1/2 Road Existing
F1-241-110 4,554.75 4,553.71 470.8 15 PVC 24 1/2 Road Existing
F1-242-001 4,549.66 4,547.62 158.293 15 PVC 24 1/2 Road Existing
F1-251-003 4,555.90 4,555.79 45.953 18 PVC Paradise Hills Existing
F1-251-015 4,557.63 4,555.90 358.012 15 PVC Paradise Hills Existing
F1-251-023 4,559.69 4,557.63 391.271 15 PVC Paradise Hills Existing
F1-251-031 4,561.00 4,559.69 158.358 15 PVC Paradise Hills Existing
F1-251-033 4,561.58 4,561.00 121.7 15 VCP Paradise Hills Existing
F1-251-034 4,562.43 4,561.89 139.3 15 VCP Paradise Hills Existing
F1-251-039 4,564.24 4,562.43 344.859 15 VCP Paradise Hills Existing
F1-251-040 4,565.92 4,564.24 346.106 15 VCP Paradise Hills Existing
F1-251-041 4,566.47 4,565.92 108.666 15 VCP Paradise Hills Existing
F1-251-044 4,567.63 4,566.47 228.911 15 VCP Paradise Hills Existing
F1-251-047 4,569.24 4,567.63 339.218 15 VCP Paradise Hills Existing
F1-251-048 4,571.12 4,570.21 156.948 15 VCP Paradise Hills Existing
F1-251-049 4,572.58 4,571.60 219.6 15 VCP Paradise Hills Existing
F1-251-050 4,574.53 4,572.58 329.017 15 PVC Paradise Hills Existing
F1-251-068 4,570.21 4,569.24 168.1 15 VCP Paradise Hills Existing
F1-251-106 4,561.89 4,561.58 79.3 15 VCP Paradise Hills Existing
F1-251-108 4,571.60 4,571.12 107.6 12 Paradise Hills Existing
F1-252-017 4,592.37 4,590.20 209.067 18 RCP Horizon Drive Existing
F1-252-033 4,593.99 4,592.37 156.1 18 RCP Horizon Drive Existing
F1-252-039 4,598.44 4,593.99 545.1 18 RCP Horizon Drive Existing
F1-261-003 4,601.05 4,600.19 48.5 15 RCP Horizon Drive Existing
F1-261-004 4,600.19 4,598.44 112.8 18 RCP Horizon Drive Existing
F1-261-009 4,602.40 4,601.34 152.586 15 RCP Horizon Drive Existing
F1-261-026 4,603.63 4,602.40 176.4 15 RCP Horizon Drive Existing
F1-261-040 4,605.33 4,603.63 245 15 RCP Horizon Drive Existing
F1-261-048 4,607.00 4,605.33 241.9 15 RCP Horizon Drive Existing
F1-261-058 4,610.87 4,607.30 309.206 15 RCP Horizon Drive Existing
F1-261-064 4,613.31 4,610.91 239.998 15 RCP Horizon Drive Existing
F1-261-070 4,615.23 4,613.31 191.814 15 RCP Horizon Drive Existing
F1-261-075 4,615.99 4,615.23 100.106 15 RCP Horizon Drive Existing
F1-261-078 4,618.31 4,615.99 304.515 15 RCP Horizon Drive Existing
F1-261-081 4,620.40 4,619.21 215.201 15 RCP Horizon Drive Existing
F1-261-089 4,621.95 4,620.40 281.654 15 RCP Horizon Drive Existing

9/30/2009 156 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F1-261-095 4,624.44 4,623.16 229.141 15 RCP Horizon Drive Existing
F1-261-097 4,624.85 4,624.44 73.767 15 RCP Horizon Drive Existing
F1-261-106 4,625.38 4,624.85 96.038 15 RCP Horizon Drive Existing
F1-271-101 4,666.06 4,665.41 331.4 15 VCP 15th Street Existing
F1-271-103 4,665.41 4,665.16 83.7 15 PVC 15th Street Existing
F2-202-001 4,616.31 4,613.21 209.986 15 PVC Existing
F2-202-002 4,604.15 4,599.43 331.51 15 PVC Existing
F2-202-003 4,610.41 4,607.10 214.118 15 PVC Existing
F2-202-004 4,597.01 4,593.69 252.855 15 PVC Existing
F2-202-005 4,606.99 4,604.26 165.148 15 PVC Existing
F2-202-006 4,593.41 4,585.36 264.204 15 PVC Existing
F2-202-007 4,599.29 4,597.14 129.593 15 PVC Existing
F2-202-023 4,613.03 4,610.44 218.907 15 PVC Existing
F2-202-024 4,585.27 4,578.45 354.306 15 PVC Existing
F2-231-004 4,524.32 4,523.89 701.526 54 RCP River Road Existing
F2-231-010 4,525.21 4,524.32 831.316 54 RCP River Road Existing
F2-231-016 4,525.73 4,525.21 492.361 54 RCP River Road Existing
F2-231-023 4,526.32 4,525.73 610.769 54 RCP River Road Existing
F2-231-024 4,527.82 4,527.40 464.874 21 PVC Goat Wash Existing
F2-232-002 4,537.77 4,536.80 323.736 18 PVC Upsize Diameter 24 Road Existing
F2-232-003 4,536.76 4,535.92 287.951 18 PVC Upsize Diameter 24 Road Existing
F2-232-004 4,535.89 4,535.82 24.042 18 PVC Upsize Diameter 24 Road Existing
F2-232-005 4,535.76 4,534.87 326.196 18 PVC Upsize Diameter 24 Road Existing
F2-232-006 4,534.71 4,533.58 344.695 18 PVC Upsize Diameter 24 Road Existing
F2-232-007 4,538.55 4,538.01 257.185 18 PVC Upsize Diameter 24 Road Existing
F2-242-055 4,555.85 4,554.92 455 15 PVC 24 1/2 Road Existing
F2-242-056 4,557.08 4,556.03 434.7 15 PVC 24 1/2 Road Existing
F2-251-012 4,583.65 4,583.39 37.851 15 PVC Paradise Hills Existing
F2-251-016 4,581.40 4,579.28 324.064 15 PVC Paradise Hills Existing
F2-251-017 4,579.28 4,577.52 248.854 15 PVC Paradise Hills Existing
F2-251-018 4,576.98 4,574.53 320.095 15 PVC Paradise Hills Existing
F2-251-028 4,583.39 4,581.40 285.885 15 PVC Paradise Hills Existing
F2-252-027 4,577.52 4,576.98 76.522 15 PVC Paradise Hills Existing
F2-261-053 4,635.22 4,630.88 317.242 15 RCP Horizon Drive Existing
F2-262-011 4,640.09 4,635.32 502.594 15 RCP Horizon Drive Existing
F2-262-017 4,644.05 4,640.09 263.515 15 RCP Horizon Drive Existing
F2-262-020 4,646.00 4,644.05 130.282 15 RCP Horizon Drive Existing
F2-262-029 4,650.32 4,646.00 408.262 15 RCP Horizon Drive Existing
F2-262-032 4,651.58 4,650.32 299.694 15 RCP Horizon Drive Existing
F2-262-038 4,655.55 4,653.48 291.494 15 RCP Horizon Drive Existing
F3-202-006 4,578.39 4,577.44 64.452 15 PVC Existing
F3-202-007 4,577.44 4,573.23 286.902 15 PVC Existing
F3-211-010 4,573.13 4,568.35 259.579 15 PVC Existing
F3-211-011 4,567.19 4,563.42 253.38 15 PVC Existing
F3-211-012 4,563.08 4,561.63 90.79 15 PVC Existing
F3-211-013 4,561.45 4,557.41 280.014 15 PVC Existing
F3-222-007 4,522.40 4,521.71 701.166 54 RCP River Road Existing
F3-222-008 4,523.05 4,522.40 694.179 54 RCP River Road Existing

F3-222-008A 4,523.59 4,523.05 478.3 54 RCP River Road Existing
F3-222-019 4,521.71 4,521.18 595.681 54 RCP River Road Existing
F3-231-015 4,523.89 4,523.59 478.3 54 RCP River Road Existing
F3-232-001 4,538.86 4,538.60 76.227 18 PVC Upsize Diameter 24 Road Existing
F3-232-002 4,539.70 4,538.93 323.998 18 PVC Upsize Diameter 24 Road Existing
F3-232-003 4,540.54 4,539.72 319.242 18 PVC Upsize Diameter 24 Road Existing
F3-232-004 4,548.18 4,546.81 339 18 HDPE Upsize Diameter 24 Road Existing
F3-232-005 4,546.75 4,545.78 342.7 18 HDPE Upsize Diameter 24 Road Existing
F3-232-006 4,545.74 4,544.53 294.9 18 HDPE Upsize Diameter 24 Road Existing
F3-232-007 4,544.53 4,540.56 330.3 18 PVC Upsize Diameter 24 Road Existing
F3-241-004 4,559.45 4,559.19 27.9 15 PVC 24 1/2 Road Existing
F3-241-005 4,560.25 4,559.60 309 15 PVC 24 1/2 Road Existing
F3-241-006 4,561.28 4,560.44 339.5 15 PVC 24 1/2 Road Existing
F3-242-010 4,558.20 4,557.28 444.8 15 PVC 24 1/2 Road Existing

9/30/2009 157 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
F3-242-011 4,559.03 4,558.38 304.6 15 PVC 24 1/2 Road Existing
F3-251-023 4,590.13 4,587.17 444.571 15 PVC Paradise Hills Existing
F3-251-024 4,585.33 4,583.65 324.392 15 PVC Paradise Hills Existing
F3-251-082 4,587.17 4,585.33 130.938 15 PVC Paradise Hills Existing
F3-252-001 4,593.68 4,592.21 150.027 15 PVC Paradise Hills Existing
F3-252-003 4,592.21 4,590.13 212.839 15 PVC Paradise Hills Existing
F3-262-038 4,659.00 4,655.55 301.662 15 RCP Horizon Drive Existing
F3-262-052 4,660.53 4,659.00 369.623 15 RCP Horizon Drive Existing
F3-262-057 4,664.20 4,660.53 327.869 15 RCP Horizon Drive Existing
F3-262-063 4,672.06 4,665.70 301.202 15 RCP Horizon Drive Existing
F3-271-152 4,675.11 4,673.60 300.514 15 RCP Horizon Drive Existing

F3-271-152A 4,673.60 4,672.36 293.2 15 RCP Horizon Drive Existing
F3-271-153 4,675.60 4,675.26 20.2 15 PVC Horizon Drive Existing
F4-0232-BV 4,552.06 4,551.69 317.28 18 Upsize Diameter 24 Road Existing
F4-211-002 4,556.72 4,551.06 252.56 15 PVC Existing
F4-211-003 4,544.08 4,543.65 21.976 15 PVC Existing
F4-211-004 4,538.94 4,527.02 159.9 15 PVC Existing
F4-211-005 4,526.75 4,523.36 133.463 15 PVC Existing
F4-211-006 4,517.22 4,516.63 93.04 15 PVC Existing
F4-211-007 4,516.33 4,511.16 344.892 15 PVC Existing
F4-211-013 4,523.75 4,519.02 99.45 15 PVC Existing
F4-211-014 4,518.73 4,517.70 106.895 15 PVC Existing
F4-211-015 4,543.65 4,541.94 87.543 15 PVC Existing
F4-221-022 4,519.88 4,519.04 670.202 54 RCP River Road Existing
F4-222-003 4,520.51 4,519.88 671.416 54 RCP River Road Existing
F4-222-013 4,521.18 4,520.51 603.094 54 RCP River Road Existing
F4-232-004 4,551.59 4,551.15 352.6 18 PVC Upsize Diameter 24 Road Existing
F4-232-005 4,551.10 4,549.36 308 18 HDPE Upsize Diameter 24 Road Existing
F4-232-006 4,549.28 4,548.22 336.6 18 HDPE Upsize Diameter 24 Road Existing
F4-241-002 4,558.40 4,557.49 81.5 18 PVC Upsize Diameter 24 Road Existing
F4-241-003 4,560.16 4,558.53 405.014 18 PVC Upsize Diameter 24 Road Existing
F4-241-004 4,561.33 4,560.16 394.781 18 PVC Upsize Diameter 24 Road Existing
F4-241-005 4,562.70 4,561.33 399.963 18 PVC Upsize Diameter 24 Road Existing
F4-241-006 4,565.23 4,562.70 400.357 18 PVC Upsize Diameter 24 Road Existing
F4-241-007 4,566.91 4,565.23 399.734 18 PVC Upsize Diameter 24 Road Existing
F4-241-008 4,568.35 4,566.91 387.401 18 PVC Upsize Diameter 24 Road Existing
F4-241-009 4,562.23 4,561.47 351.5 15 PVC 24 1/2 Road Existing
F4-241-010 4,563.15 4,562.45 300 15 PVC 24 1/2 Road Existing
F4-241-011 4,564.41 4,563.36 350 15 PVC 24 1/2 Road Existing
F4-251-016 4,605.10 4,601.99 346.138 15 PVC Paradise Hills Existing
F4-251-022 4,601.99 4,599.02 349.287 15 PVC Paradise Hills Existing
F4-251-023 4,599.02 4,596.44 347.188 15 PVC Paradise Hills Existing
F4-252-003 4,596.44 4,593.68 367.786 15 PVC Paradise Hills Existing
F4-252-005 4,608.55 4,605.10 352.928 15 PVC Paradise Hills Existing
F4-271-034 4,700.50 4,699.60 93.054 15 RCP Horizon Drive Existing

F4-271-034A 4,699.51 4,698.60 104.1 15 RCP Horizon Drive Existing
F4-271-069 4,696.03 4,692.78 410 15 PVC Horizon Drive Existing
F4-271-070 4,680.25 4,675.60 487.7 15 PVC Horizon Drive Existing
F4-271-072 4,684.12 4,681.27 601.5 15 PVC Horizon Drive Existing
F4-271-073 4,691.57 4,685.07 573.1 15 PVC Horizon Drive Existing
F4-271-075 4,698.60 4,696.09 288.8 15 RCP Horizon Drive Existing
G1-211-001 4,507.06 4,515.66 3,785.00 12 DIP Existing
G1-211-003 4,504.06 4,503.70 286.8 15 PVC Existing
G1-221-001 4,516.73 4,516.37 663.61 54 RCP River Road Existing
G1-221-005 4,517.71 4,516.73 679.583 54 RCP River Road Existing
G1-221-010 4,518.56 4,517.71 678.534 54 RCP River Road Existing
G1-221-029 4,519.04 4,518.56 656.197 54 RCP River Road Existing
G1-232-012 4,552.92 4,552.15 388.96 18 Upsize Diameter 24 Road Existing
G1-241-001 4,557.49 4,554.47 74.11 18 PVC Upsize Diameter 24 Road Existing
G1-241-002 4,568.73 4,568.45 59.204 18 PVC Upsize Diameter 24 Road Existing
G1-242-001 4,570.26 4,568.83 502.365 10 PVC 24 Road Existing
G1-242-006 4,571.33 4,570.26 338.988 10 PVC 24 Road Existing

9/30/2009 158 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
G1-242-014 4,572.57 4,571.33 324.818 10 PVC 24 Road Existing
G1-242-025 4,573.81 4,572.57 303.367 10 PVC 24 Road Existing
G1-242-028 4,573.88 4,573.81 17.876 10 PVC 24 Road Existing
G1-242-038 4,574.89 4,573.88 340.89 10 PVC 24 Road Existing
G1-242-045 4,575.95 4,574.89 334.396 10 PVC 24 Road Existing
G1-252-004 4,614.01 4,610.79 319.997 12 PVC Paradise Hills Existing
G1-252-005 4,610.79 4,608.55 354.666 15 PVC Paradise Hills Existing
G1-252-006 4,615.08 4,614.01 165.574 12 PVC Paradise Hills Existing
G1-252-007 4,616.78 4,615.08 299.53 12 PVC Paradise Hills Existing
G1-252-008 4,617.98 4,616.78 170.134 12 PVC Paradise Hills Existing
G1-252-009 4,620.11 4,617.98 310.157 12 PVC Paradise Hills Existing
G1-252-011 4,621.45 4,620.11 231.896 12 PVC Paradise Hills Existing
G1-271-007 4,700.96 4,700.50 47.954 15 RCP Horizon Drive Existing
G1-271-013 4,702.45 4,700.96 155.242 15 RCP Horizon Drive Existing
G1-271-030 4,703.94 4,702.45 263.253 15 RCP Horizon Drive Existing
G1-271-042 4,704.45 4,703.98 92.726 15 RCP Horizon Drive Existing
G1-271-047 4,710.11 4,705.74 312.814 15 RCP Horizon Drive Existing
G1-272-045 4,713.46 4,710.19 588.76 15 RCP Horizon Drive Existing
G1-272-065 4,713.80 4,713.46 61.828 15 RCP Horizon Drive Existing
G1-272-066 4,713.99 4,713.80 34.243 15 RCP Horizon Drive Existing
G2-212-001 4,511.84 4,511.66 433.386 54 RCP Parallel River Road Existing
G2-212-002 4,512.35 4,512.14 80.065 54 RCP River Road Existing

G2-212-002A 4,512.14 4,511.84 445.326 54 RCP River Road Existing
G2-212-014A 4,513.89 4,512.64 145.763 18 RCP River Road Existing
G2-212-015 4,515.25 4,515.05 87.97 54 RCP River Road Existing
G2-212-032 4,515.90 4,515.45 384.9 54 RCP River Road Existing
G2-212-035 4,516.04 4,515.90 143.992 54 RCP River Road Existing
G2-212-038 4,516.31 4,516.04 241.638 54 RCP River Road Existing
G2-212-041 4,516.37 4,516.31 85.641 54 RCP River Road Existing
G2-212-047 4,515.45 4,515.25 293.6 54 RCP River Road Existing
G2-252-043 4,624.69 4,623.00 234.356 12 PVC Paradise Hills Existing
G2-252-044 4,626.85 4,624.69 348.074 12 PVC Paradise Hills Existing
G2-252-045 4,623.00 4,621.45 231.404 12 PVC Paradise Hills Existing
G2-252-046 4,629.20 4,626.85 356.962 12 PVC Paradise Hills Existing
G2-252-047 4,636.54 4,629.20 355.814 12 PVC Paradise Hills Existing
G2-272-014 4,715.85 4,713.99 357.684 15 RCP Horizon Drive Existing
G2-272-036 4,720.62 4,718.80 363.686 15 RCP Horizon Drive Existing
G2-272-049 4,721.87 4,720.62 247.902 15 RCP Horizon Drive Existing
G2-272-055 4,724.49 4,724.00 123.886 15 RCP Horizon Drive Existing
G2-272-068 4,724.93 4,724.49 111.717 15 RCP Horizon Drive Existing
G2-272-080 4,731.50 4,727.50 342 15 RCP Horizon Drive Existing
G3-211-015 4,511.57 4,511.17 336.364 54 RCP River Road Existing
G3-211-018 4,511.17 4,510.87 256.89 54 RCP River Road Existing
G3-212-006 4,515.66 4,514.91 32.997 15 PVC Existing
G3-212-007 4,511.66 4,511.57 231.076 54 RCP Parallel River Road Existing
G3-252-026 4,642.80 4,639.47 305.106 12 PVC Paradise Hills Existing
G3-252-027 4,650.29 4,642.80 189.617 12 PVC Paradise Hills Existing
G3-252-028 4,639.47 4,638.48 164.295 12 PVC Paradise Hills Existing
G3-252-029 4,638.48 4,636.54 299.53 12 PVC Paradise Hills Existing
G3-252-030 4,657.84 4,650.29 240.621 12 PVC Paradise Hills Existing
G3-252-031 4,659.59 4,657.84 252.101 12 PVC Paradise Hills Existing
G3-252-032 4,661.34 4,659.59 313.765 12 PVC Paradise Hills Existing
G4-252-008 4,662.47 4,661.34 158.588 12 PVC Paradise Hills Existing

G4-252-008A 4,663.19 4,662.47 102.303 12 PVC Paradise Hills Existing
G4-261-008 4,679.32 4,677.37 178.662 10 PVC Upsize Diameter Paradise Hills Existing
G4-261-015 4,677.17 4,676.45 180.334 12 PVC Upsize Diameter Paradise Hills Existing
G4-261-016 4,676.25 4,675.92 121.524 12 PVC Upsize Diameter Paradise Hills Existing
G4-261-017 4,675.82 4,669.37 214.2 12 PVC Paradise Hills Existing
G4-261-018 4,667.52 4,666.30 195.652 12 PVC Paradise Hills Existing
G4-261-020 4,666.30 4,664.93 200.736 12 PVC Paradise Hills Existing
G4-261-021 4,664.93 4,663.19 228.485 12 PVC Paradise Hills Existing
G4-261-029 4,669.37 4,667.52 313.8 12 PVC Paradise Hills Existing

9/30/2009 159 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Pipe Input Data from Future Recommendation System
ID From Invert To Invert Length Diameter Pipe Material Recommendation Interceptor Name Scenario

(feet) (feet) (feet) (inches)
H1-261-006 4,701.96 4,701.33 74.3 10 PVC Paradise Hills Existing
H1-261-008 4,697.93 4,697.73 6 10 PVC Paradise Hills Existing
H1-261-009 4,697.63 4,692.71 360.308 8 PVC Paradise Hills Existing
H1-261-010 4,692.71 4,689.30 350.074 8 PVC Paradise Hills Existing
H1-261-011 4,688.00 4,682.72 388.483 8 PVC Paradise Hills Existing
H1-261-012 4,682.52 4,680.37 208.5 8 PVC Paradise Hills Existing
H1-261-015 4,680.17 4,679.52 66.3 10 PVC Upsize Diameter Paradise Hills Existing
H1-261-025 4,701.02 4,698.18 225.5 10 PVC Paradise Hills Existing
H1-262-023 4,705.38 4,701.96 335.675 10 PVC Paradise Hills Existing

Notes:
1) All gravity lines have an "n-value" of 0.013
2) All force mains have a "C-value" of 110

9/30/2009 160 of 181
Future Pipe w Improvements,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



ID Description Type Bottom 
Elevation

Minimum 
Level

Maximum 
Level Initial Level Diameter

(feet) (feet) (feet) (feet) (feet)
9000 Connected Lakes LS 0: Cylindrical 4,518.81 0 18 0.5 6
9006 Lime Kiln Gulch LS 0: Cylindrical 4,516.82 0 15.5 0.5 6
9008 Rosevale LS 0: Cylindrical 4,530.00 0 15 3 6
9010 Tiara Rado LS 0: Cylindrical 4,487.25 1 24 1 8
9014 21 Road LS 0: Cylindrical 4,509.19 1 10 1 6
9016 Monument Road LS 0: Cylindrical 4,636.26 1 15 1 6
9018 C Road LS 0: Cylindrical 4,668.39 1 10 1 6

ID Description Pump Type Capacity
(mgd)

5016 Redlands Village Pump #1 0: Constant Capacity 0.279
5018 Redlands Village Pump #2 0: Constant Capacity 0.279
5020 Rosevale Pump #1 0: Constant Capacity 0.684
5022 Rosevale Pump #2 0: Constant Capacity 0.684
5024 Tiara Rado Pump #1 0: Constant Capacity 3.272
5026 Tiara Rado Pump #2 0: Constant Capacity 3.272
5038 Connected Lakes Pump #1 0: Constant Capacity 0.212
5040 Connected Lakes Pump #2 0: Constant Capacity 0.212
5046 21 Road Pump #1 0: Constant Capacity 0.35
5048 21 Road Pump #2 0: Constant Capacity 0.35
5050 Monument Road Pump #1 0: Constant Capacity 0.1
5052 Monument Road Pump #2 0: Constant Capacity 0.1
5054 C Road Pump#1 0: Constant Capacity 0.35
5056 C Road Pump#2 0: Constant Capacity 0.35
5058 Connected Lakes Pump #4 0: Constant Capacity 0.75
5060 Connected Lakes Pump #3 0: Constant Capacity 0.75

Wet Well Input Information Future Recommendaion PWWF System Scenarios

Pump Input Information Future RecommendationPWWF System Scenarios

9/30/2009 161 of 181
Future Rec PWWF WW Pump Input,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

0C2-261-013 C2-261-013 C3-261-021 0.302 32:30 hr 1.402 0.344 0.196 0.084
0G1-271-041 G1-271-042 G1-271-041 2.769 32:30 hr 4.249 0.957 0.766 0.934

1003 1612 1614 0.339 32:30 hr 2.369 0.355 0.426 0.378
1005 1614 1660 0.494 32:45 hr 2.608 0.441 0.529 0.55
1009 1620 D4-232-007 0.831 33:15 hr 4.974 0.364 0.364 0.283
101 64 66 0.586 32:47 hr 2.596 0.667 1 1.5
1011 1622 1620 0.831 33:14 hr 2.967 0.541 0.541 0.57
1013 1624 1622 0.848 33:05 hr 2.981 0.548 0.548 0.582
1015 1626 1624 0.857 33:02 hr 2.986 0.551 0.551 0.588
1017 1628 1626 0.86 33:01 hr 2.994 0.552 0.552 0.589
1019 1630 1628 0.865 32:48 hr 3.001 0.553 0.553 0.591
1021 1632 1630 0.869 32:47 hr 3.001 0.555 0.555 0.595
1023 1634 1632 0.882 32:47 hr 3.015 0.56 0.56 0.603
1025 1636 1634 0.896 32:48 hr 3.016 0.567 0.567 0.615
1027 1638 1636 0.902 32:47 hr 3.03 0.568 0.568 0.617
1029 1640 1638 0.922 32:33 hr 3.762 0.487 0.487 0.478
103 66 68 0.577 32:48 hr 2.559 0.667 1 1.067
1031 1642 1640 0.937 32:31 hr 6.487 0.407 0.611 0.691
1033 1644 1642 0.954 32:31 hr 6.512 0.412 0.619 0.704
1035 1646 1644 0.962 32:30 hr 6.523 0.415 0.622 0.709
1037 1648 1646 0.982 32:32 hr 5.545 0.488 0.733 0.887
1039 1650 1648 0.996 32:31 hr 5.555 0.494 0.741 0.899
1041 1652 1650 1.006 32:31 hr 5.561 0.498 0.747 0.908
1043 1654 1652 1.009 32:31 hr 5.563 0.5 0.749 0.911
1045 1656 1654 1.006 32:31 hr 6.583 0.427 0.641 0.742
1047 1658 1656 0.997 32:29 hr 6.984 0.403 0.605 0.681
1049 1676 1658 1.003 32:15 hr 6.992 0.405 0.607 0.684
105 68 70 0.569 33:03 hr 2.521 0.667 1 1.123
1051 1566 G3-211-015 2.686 34:13 hr 3.04 0.969 0.554 0.592
1053 1660 9018 0.662 32:58 hr 2.787 0.532 0.638 0.737
1057 1190 G1-211-003 0.101 33:11 hr 2.703 0.148 0.222 0.108
1061 1144 140 0.11 32:49 hr 3.486 0.132 0.198 0.086
1063 1158 802 0.404 33:08 hr 4.452 0.254 0.305 0.202
1065 1344 D2-251-014 0.163 32:53 hr 4.042 0.143 0.172 0.064
1069 1356 D2-251-014 0.076 32:49 hr 2.967 0.114 0.171 0.064
107 70 74 0.576 33:00 hr 7.378 0.252 0.378 0.304
1071 1364 D2-251-014 0.121 33:44 hr 1.408 0.271 0.407 0.348
1073 1596 SS_5 6.243 33:43 hr 3.597 1.594 0.797 0.974
1075 1378 804 2.545 34:56 hr 4.592 0.824 0.659 0.771
1077 916 G1-221-010 1.085 34:25 hr 3.249 0.547 0.438 0.397
1087 G2-212-001 G3-211-015 22.827 37:44 hr 37.89 0.569 0.19 0.079
1093 D3-281-006 D2-271-039 2.28 34:16 hr 2.176 1.117 0.638 0.737
1097 D1-262-025 D2-252-085 1.508 35:05 hr 3.162 0.725 0.58 0.637
1105 1668 1676 0.229 33:43 hr 3.685 0.194 0.232 0.118
1107 14 1676 0.469 32:14 hr 18.027 0.115 0.173 0.065
1109 1688 1686 0.145 32:17 hr 4.481 0.115 0.115 0.028
111 74 76 0.577 32:59 hr 7.125 0.259 0.388 0.319
1111 1686 1684 0.264 32:32 hr 4.653 0.169 0.169 0.062
1113 1684 1682 0.346 32:35 hr 3.382 0.255 0.255 0.143
1115 1682 1680 0.539 32:30 hr 8.042 0.19 0.19 0.079
1117 1680 1678 0.725 32:40 hr 3.194 0.458 0.458 0.43
1119 1678 1700 0.758 32:44 hr 3.575 0.435 0.435 0.392
1121 1700 E2-222-050 0.765 32:54 hr 5.729 0.309 0.309 0.208
1123 1672 D3-281-006 0.559 34:10 hr 2.713 0.383 0.307 0.204
1125 1278 1302 1.092 33:07 hr 2.799 0.718 0.718 0.865

9/30/2009 162 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

113 76 78 0.59 32:59 hr 8.488 0.231 0.347 0.258
1131 1118 1730 0.069 32:27 hr 1.668 0.159 0.239 0.125
1133 1730 1732 0.069 32:33 hr 2.535 0.119 0.178 0.069
1135 1732 1734 0.065 32:48 hr 2.115 0.129 0.193 0.081
1137 1734 1736 0.064 32:53 hr 2.365 0.118 0.177 0.069
1139 1736 1738 0.062 33:09 hr 1.904 0.134 0.201 0.088
1141 1738 1740 0.059 33:12 hr 2.718 0.102 0.153 0.051
1143 1742 140 0.147 33:14 hr 3.276 0.168 0.252 0.14
1145 1740 1742 0.059 33:21 hr 2.448 0.11 0.164 0.059
115 78 80 0.591 32:59 hr 8.779 0.226 0.339 0.247
117 80 82 0.591 32:59 hr 8.812 0.225 0.338 0.246
119 82 E2-222-016 0.592 33:00 hr 8.816 0.226 0.338 0.247
121 132 134 0.27 32:15 hr 7.124 0.15 0.225 0.111
123 134 136 0.27 32:15 hr 9.814 0.12 0.179 0.07
125 136 9006 0.291 32:15 hr 5.501 0.19 0.285 0.177
127 140 9006 0.243 32:31 hr 2.942 0.262 0.394 0.327
137 150 48 0.592 32:31 hr 3.674 0.448 0.672 0.793
139 C1-261-020 770 5.451 33:45 hr 4.11 1.089 0.435 0.393
141 770 772 5.453 33:46 hr 4.345 1.044 0.418 0.365
143 772 774 5.45 33:47 hr 3.656 1.191 0.476 0.46
145 774 776 5.448 33:48 hr 3.316 1.285 0.514 0.524
147 776 778 5.46 33:59 hr 4.017 1.109 0.444 0.406
153 778 780 5.459 34:02 hr 3.534 1.224 0.49 0.483
155 780 C2-261-001 5.454 33:59 hr 3.217 1.317 0.527 0.546
157 C2-261-001 C3-261-013 2.519 34:02 hr 8.679 0.556 0.556 0.597
161 802 9000 0.452 33:18 hr 2.591 0.376 0.376 0.3
163 SS_3 C3-271-012 9.848 35:32 hr 3.104 2.5 1 1.03
165 SS_1_A C3-271-007 9.805 35:31 hr 5.085 1.463 0.585 0.646
167 SS_4 SS_3 9.859 35:32 hr 3.108 2.5 1 1.037
169 SS_5 SS_4 9.871 35:30 hr 3.111 2.5 1 1.017
171 SS_6 SS_5 3.819 35:18 hr 2.834 1.26 0.63 0.723
173 804 SS_8 3.926 35:02 hr 2.844 1.287 0.643 0.745
175 SS_8 SS_7 3.87 35:04 hr 2.836 1.274 0.637 0.734
177 SS_7 SS_6 3.822 35:17 hr 2.83 1.262 0.631 0.725
181 810 812 0.293 32:42 hr 1.977 0.333 0.333 0.239
183 812 1316 0.317 33:01 hr 2.02 0.348 0.348 0.26
185 814 F2-231-004 0.455 33:20 hr 2.342 0.408 0.408 0.349
483 1130 1132 0.141 32:21 hr 1.623 0.227 0.227 0.113
485 1132 1422 0.144 32:38 hr 1.634 0.23 0.23 0.116
487 1134 1136 0.019 32:16 hr 1.059 0.09 0.135 0.039
489 1136 1138 0.023 32:32 hr 1.929 0.067 0.101 0.021
491 1138 1140 0.052 32:27 hr 2.265 0.105 0.157 0.054
493 1140 1142 0.075 32:30 hr 2.524 0.126 0.189 0.078
495 1142 1144 0.087 32:30 hr 2.639 0.135 0.203 0.09
497 1146 1148 0.179 32:17 hr 7.088 0.113 0.169 0.062
499 1148 D4-221-009 0.245 32:30 hr 6.494 0.149 0.224 0.11
501 1150 1152 0.13 32:22 hr 3.557 0.146 0.219 0.105
503 1152 1154 0.243 32:34 hr 4.439 0.194 0.292 0.185
505 1154 1156 0.337 32:34 hr 4.867 0.231 0.346 0.257
507 1156 1158 0.381 32:31 hr 5.032 0.246 0.369 0.29
525 1176 1178 0.008 32:18 hr 1.619 0.036 0.054 0.006
527 1178 1180 0.009 32:26 hr 1.711 0.039 0.059 0.007
529 1180 1182 0.011 32:27 hr 1.82 0.043 0.064 0.008
531 1182 1184 0.062 32:30 hr 3.053 0.097 0.146 0.046
533 1184 1186 0.068 32:36 hr 2.455 0.12 0.18 0.071

9/30/2009 163 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

535 1186 1188 0.067 32:53 hr 2.445 0.119 0.179 0.07
537 1188 1190 0.068 32:53 hr 2.717 0.112 0.168 0.061
567 1220 1222 0 00:00 hr 0 0 0 0
569 1222 1224 0.059 32:32 hr 1.48 0.156 0.234 0.12
57 E3-202-BV E3-202-010 0.41 32:30 hr 3.463 0.308 0.37 0.291

571 1224 1226 0.096 32:45 hr 1.842 0.188 0.283 0.174
573 1226 1228 0.42 33:05 hr 2.7 0.434 0.651 0.759
575 1228 1230 0.525 33:20 hr 2.879 0.428 0.513 0.523
577 1230 9014 0.556 33:44 hr 2.683 0.474 0.569 0.619
581 1236 1238 0.016 32:24 hr 1.374 0.065 0.098 0.02
583 1238 1240 0.052 32:35 hr 2.508 0.098 0.147 0.047
585 1240 1572 0.099 32:45 hr 1.713 0.202 0.303 0.199
587 1242 1244 0.488 33:03 hr 2.6 0.438 0.525 0.543
589 1244 1246 0.762 33:03 hr 2.908 0.513 0.513 0.522
591 1246 1248 0.882 32:47 hr 2.858 0.585 0.585 0.646
595 1252 1254 1.719 34:01 hr 3.197 0.716 0.477 0.461
597 1254 1250 1.768 34:03 hr 3.43 0.693 0.462 0.436
599 1256 1258 0.072 32:35 hr 2.553 0.121 0.182 0.072
601 1258 1260 0.196 32:35 hr 3.255 0.208 0.312 0.211
603 1260 1262 0.44 32:44 hr 2.534 0.412 0.494 0.49
605 1262 1264 1.07 33:05 hr 3.142 0.636 0.636 0.733
607 1264 1266 1.331 33:13 hr 3.494 0.606 0.484 0.474
609 1266 1268 1.627 33:29 hr 3.67 0.683 0.546 0.579
613 1248 1250 0.979 32:57 hr 2.973 0.618 0.618 0.702
615 1272 1274 0.396 32:33 hr 3.608 0.327 0.49 0.483
617 1274 1276 0.462 32:55 hr 3.748 0.358 0.537 0.563
619 1276 1278 0.688 32:53 hr 4.076 0.467 0.7 0.838
627 1284 1286 0.251 32:21 hr 2.711 0.286 0.429 0.382
629 1286 1288 0.254 32:42 hr 2.72 0.288 0.432 0.388
631 1288 1290 0.259 32:56 hr 2.732 0.291 0.437 0.395
633 1290 1292 0.276 33:18 hr 2.781 0.302 0.453 0.421
635 1292 1294 0.284 33:24 hr 2.8 0.307 0.46 0.434
637 1294 1296 0.284 33:37 hr 3.514 0.258 0.388 0.318
639 1296 1298 0.3 33:38 hr 3.567 0.266 0.399 0.336
641 1298 1300 0.387 33:58 hr 3.704 0.314 0.471 0.451
643 1300 1302 0.453 34:04 hr 3.853 0.344 0.516 0.528
645 1302 1304 1.539 33:10 hr 3.397 0.695 0.556 0.596
647 1304 1306 1.541 33:29 hr 3.398 0.696 0.557 0.597
649 1308 1310 0.018 32:24 hr 1.838 0.06 0.09 0.017
651 1310 1312 0.036 32:47 hr 1.061 0.12 0.12 0.03
653 1312 1298 0.082 32:37 hr 1.341 0.178 0.178 0.069
655 1314 1302 0.066 32:24 hr 1.281 0.158 0.158 0.054
657 1316 814 0.341 33:13 hr 2.063 0.361 0.361 0.279
673 1332 1334 0.103 32:37 hr 1.861 0.196 0.294 0.188
677 1338 1334 0.004 32:11 hr 1.355 0.024 0.036 0.002
679 1334 1340 0.11 32:53 hr 2.896 0.15 0.225 0.111
681 1340 9016 0.108 33:00 hr 3.001 0.144 0.216 0.103
685 1346 1348 0.043 32:17 hr 3.893 0.064 0.096 0.019
687 1348 1344 0.058 32:42 hr 1.471 0.155 0.232 0.118
689 1350 1352 0.013 32:18 hr 2.123 0.044 0.065 0.009
691 1352 1354 0.043 32:28 hr 2.738 0.082 0.122 0.032
693 1354 1356 0.054 32:34 hr 1.435 0.148 0.222 0.108
695 1358 1360 0 00:00 hr 0 0 0 0
697 1360 1362 0.061 32:21 hr 3.032 0.096 0.144 0.045
699 1362 1364 0.091 32:29 hr 2.965 0.129 0.194 0.082

9/30/2009 164 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

707 1372 1374 0.679 32:30 hr 3.068 0.449 0.449 0.416
709 1374 1376 1.477 32:42 hr 5 0.564 0.564 0.611
711 1380 1378 1.52 33:05 hr 6.774 0.407 0.326 0.23
713 1376 1380 1.538 33:01 hr 3.463 0.684 0.547 0.581
715 1382 1376 0.203 33:25 hr 2.086 0.297 0.446 0.409
717 1384 1382 0.109 33:05 hr 1.909 0.201 0.301 0.197
719 1386 1384 0.031 32:25 hr 2.153 0.077 0.115 0.028
727 1396 1398 2.764 32:43 hr 4.747 0.86 0.688 0.819
733 1404 1406 0.095 32:27 hr 1.956 0.178 0.267 0.156
735 1406 B2-272-021 0.267 32:41 hr 2.974 0.28 0.42 0.368
749 1422 1424 0.145 32:47 hr 1.635 0.23 0.23 0.116
751 1424 1426 0.144 32:43 hr 1.639 0.229 0.229 0.115
753 1426 E4-202-001 0.144 32:46 hr 1.64 0.229 0.229 0.115
757 1428 BV-105 0.389 09:39 hr 1.849 0.48 0.576 0.631
759 1428 1430 0.294 09:37 hr 1.694 0.48 0.719 0.867
761 1430 D2-252-004 0.294 09:44 hr 3.229 0.283 0.424 0.374
763 G2-212-014 G2-212-003 26.443 37:44 hr 12.824 1.547 0.619 0.704
773 B2-282-047 B2-282-046 1.081 32:33 hr 3.534 0.581 0.581 0.639
775 B2-282-046 B2-282-041 1.068 32:45 hr 3.281 0.612 0.612 0.693
777 B2-282-041 B2-282-037 1.069 32:46 hr 3.282 0.612 0.612 0.692
779 B2-282-037 B2-282-036 1.066 32:47 hr 3.126 0.637 0.637 0.734
781 B2-282-036 B2-282-003 1.064 32:46 hr 3.095 0.641 0.641 0.741
785 B2-282-003 B2-281-013 1.059 32:47 hr 3.093 0.639 0.639 0.738
787 B2-281-013 B2-281-027 1.047 32:47 hr 3.495 0.571 0.571 0.622
789 B2-281-027 B2-281-006 1.041 32:58 hr 3.257 0.602 0.602 0.676
791 B2-281-006 B2-281-005 1.041 33:02 hr 2.894 0.667 0.667 0.784
793 B2-281-005 B2-281-004 1.038 33:03 hr 2.98 0.648 0.648 0.753
795 B2-281-004 B2-281-003 1.028 33:01 hr 2.881 0.662 0.662 0.777
797 B2-281-003 B2-281-002 1.265 33:00 hr 2.492 1 1 1.013
799 B2-281-002 B2-281-029 1.271 33:02 hr 3.021 0.772 0.772 0.942
801 B2-281-029 B2-281-001 1.273 33:00 hr 2.947 0.793 0.793 0.969
803 B2-281-001 B2-281-022 1.277 33:02 hr 3.022 0.776 0.776 0.947
805 B2-281-022 B2-281-020 1.278 33:03 hr 3.022 0.776 0.776 0.948
807 B2-281-020 B2-272-030 1.278 33:03 hr 3.022 0.777 0.777 0.948
809 B2-272-030 B2-272-029 1.286 33:15 hr 3.021 0.781 0.781 0.954
811 B2-272-029 B2-272-028 1.29 33:15 hr 2.541 1 1 1.027
813 B2-272-028 B2-272-027 1.383 33:15 hr 3.241 0.783 0.783 0.957
85 48 50 0.662 32:32 hr 2.935 0.667 1 1.337
87 50 52 0.639 32:46 hr 2.833 0.667 1 1.614

889 B2-272-008 B2-272-005 1.174 33:01 hr 2.55 0.704 0.563 0.608
89 52 54 0.638 32:47 hr 2.83 0.667 1 1.276

891 B2-272-005 B2-271-022 1.178 33:02 hr 2.949 0.629 0.503 0.505
893 B2-271-022 B2-271-031 1.265 33:02 hr 2.604 0.736 0.589 0.652
895 B2-271-031 B2-271-020 1.264 33:00 hr 3.834 0.542 0.433 0.39
897 B2-271-020 B2-271-019 1.261 32:59 hr 6.62 0.362 0.29 0.183
91 54 56 0.632 32:46 hr 2.802 0.667 1 1.244
93 56 58 0.627 32:47 hr 2.777 0.667 1 1.177

943 1558 1560 2.652 33:51 hr 3.566 0.845 0.483 0.471
945 1560 1562 2.651 33:45 hr 3.33 0.892 0.509 0.516
947 1562 1564 2.654 33:50 hr 3.33 0.893 0.51 0.517
949 1564 1566 2.653 34:00 hr 3.33 0.892 0.51 0.517
95 58 60 0.614 32:47 hr 2.723 0.667 1 1.106

951 1250 1558 2.651 33:35 hr 3.354 0.887 0.507 0.511
953 1268 1568 1.654 33:31 hr 3.519 0.716 0.573 0.625
955 1568 1570 1.705 33:32 hr 3.543 0.73 0.584 0.645

9/30/2009 165 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

957 1570 1252 1.708 33:38 hr 3.171 0.803 0.643 0.744
959 1572 1242 0.198 32:46 hr 2.072 0.293 0.44 0.4
961 1306 G1-241-002 1.548 33:31 hr 3.384 0.701 0.56 0.604
963 1574 1396 1.758 32:30 hr 4.298 0.64 0.512 0.521
965 1398 1576 2.912 32:46 hr 7.434 0.619 0.495 0.492
967 1576 1578 3.023 32:55 hr 6.729 0.69 0.552 0.59
969 1578 1580 3 33:06 hr 5.959 0.758 0.607 0.683
97 60 62 0.603 32:47 hr 2.672 0.667 1 1.137

971 1580 1394 3.061 33:06 hr 5.984 0.768 0.615 0.697
973 1394 1582 3.657 33:22 hr 4.635 0.978 0.652 0.76
975 1582 1584 3.647 33:24 hr 4.637 0.976 0.651 0.757
977 1584 1586 3.599 33:35 hr 4.62 0.968 0.645 0.748
979 1586 1588 3.531 33:41 hr 4.606 0.954 0.636 0.733
981 1588 1590 3.508 33:53 hr 4.596 0.951 0.634 0.729
987 1590 1596 3.451 34:23 hr 5.981 0.756 0.504 0.507
99 62 64 0.594 32:48 hr 2.635 0.667 1 1.242

B1-272-001 B1-272-001 B1-272-010 0.757 32:46 hr 2.568 0.563 0.563 0.609
B1-272-002 B1-272-002 B1-272-001 0.674 32:47 hr 2.844 0.531 0.637 0.734
B1-272-003 B1-272-003 B1-272-002 0.675 32:46 hr 2.718 0.553 0.663 0.779
B1-272-005 B1-272-005 B1-272-003 0.669 32:46 hr 2.872 0.523 0.628 0.719
B1-272-007 B1-272-007 B1-272-005 0.665 32:34 hr 2.46 0.597 0.716 0.863
B1-272-010 B1-272-010 B1-272-012 0.762 32:46 hr 2.836 0.523 0.523 0.539
B1-281-001 B1-281-001 B1-272-007 0.648 32:33 hr 2.709 0.535 0.642 0.744
B1-281-002 B1-281-002 B1-281-001 0.646 32:33 hr 2.737 0.529 0.635 0.731
B1-281-004 B1-281-004 B1-281-002 0.646 32:33 hr 3.25 0.459 0.55 0.586
B1-281-005 B1-281-005 B1-281-004 0.414 32:31 hr 2.836 0.36 0.432 0.388
B1-281-006 B1-281-006 B1-281-005 0.408 32:31 hr 2.76 0.364 0.437 0.395
B1-281-007 B1-281-007 B1-281-006 0.402 32:30 hr 3.57 0.297 0.356 0.272
B1-281-009 B1-281-009 B1-281-007 0.396 32:31 hr 3.516 0.297 0.356 0.272
B1-281-010 B1-281-010 B1-281-009 0.384 32:16 hr 3.448 0.294 0.353 0.268
B1-292-001 B1-292-001 B1-292-002 0.034 32:20 hr 0.964 0.131 0.157 0.054
B1-292-002 B1-292-002 B1-292-003 0.035 32:33 hr 0.873 0.143 0.172 0.064
B1-292-003 B1-292-003 B1-292-004 0.065 32:34 hr 1.262 0.17 0.203 0.091
B1-292-004 B1-292-004 B1-292-010 0.175 32:29 hr 2.752 0.197 0.237 0.123
B1-292-010 B1-292-010 B1-292-011 0.187 32:31 hr 2.828 0.202 0.242 0.129
B1-292-011 B1-292-011 B1-292-012 0.201 32:30 hr 4.213 0.161 0.193 0.081
B1-292-012 B1-292-012 B1-292-013 0.211 32:33 hr 1.441 0.361 0.433 0.389
B1-292-013 B1-292-013 B1-292-014 0.226 32:30 hr 2.521 0.279 0.418 0.366
B1-292-014 B1-292-014 B1-292-015 0.227 32:32 hr 2.143 0.284 0.341 0.25
B1-292-015 B1-292-015 B1-292-016 0.224 32:30 hr 2.717 0.237 0.284 0.176
B1-292-016 B1-292-016 B2-292-023 0.224 32:30 hr 3.782 0.206 0.309 0.207
B2-271-019 B2-271-019 B3-271-059 3.151 33:01 hr 3.592 0.893 0.446 0.411
B2-272-004 B2-272-004 B2-271-019 1.734 33:01 hr 3.093 0.832 0.665 0.782
B2-272-007 B2-272-007 B2-272-004 1.723 33:00 hr 3.075 0.832 0.665 0.782
B2-272-009 B2-272-009 B2-272-007 1.714 32:59 hr 3.087 0.825 0.66 0.773
B2-272-012 B1-272-012 B1-272-013 0.793 32:48 hr 2.847 0.477 0.382 0.31
B2-272-013 B1-272-013 B1-272-015 0.821 32:45 hr 3.023 0.469 0.375 0.299
B2-272-014 B2-272-014 B2-272-009 1.708 33:00 hr 2.462 1.021 0.817 0.997
B2-272-015 B1-272-015 B1-272-016 0.894 32:49 hr 2.712 0.542 0.433 0.39
B2-272-016 B1-272-016 B2-272-021 0.925 32:50 hr 2.487 0.595 0.476 0.459
B2-272-017 B2-272-017 B2-272-008 1.178 32:48 hr 2.649 0.685 0.548 0.582
B2-272-021 B2-272-021 B2-272-017 1.188 32:47 hr 2.683 0.682 0.546 0.579
B2-272-027 B2-272-027 B2-272-033 1.617 33:02 hr 3.185 1 1 1.202
B2-272-033 B2-272-033 B2-272-014 1.636 33:00 hr 3.925 0.765 0.765 0.933
B2-282-048 B2-282-048 B2-282-047 1.112 32:33 hr 3.137 0.658 0.658 0.77

9/30/2009 166 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

B2-282-051 B2-282-051 B2-282-048 1.132 32:32 hr 3.258 0.647 0.647 0.752
B2-282-054 B2-282-054 B2-282-051 1.127 32:32 hr 3.312 0.635 0.635 0.732
B2-291-024 B2-291-024 B2-291-045 0.408 32:59 hr 3.287 0.293 0.293 0.187
B2-291-025 B2-291-025 B2-291-026 0.416 33:03 hr 2.694 0.343 0.343 0.254
B2-291-026 B2-291-026 B2-291-027 0.414 33:18 hr 0.985 0.771 0.771 0.94
B2-291-027 B2-291-027 B2-291-028 0.426 33:20 hr 1.948 0.446 0.446 0.41
B2-291-028 B2-291-028 B2-291-029 0.434 33:28 hr 1.916 0.457 0.457 0.429
B2-291-029 B2-291-029 B2-291-030 0.439 33:30 hr 2.678 0.359 0.359 0.276
B2-291-030 B2-291-030 B2-282-054 0.45 33:34 hr 2.178 0.427 0.427 0.379
B2-291-045 B2-291-045 B2-291-025 0.407 33:03 hr 0.931 0.803 0.803 0.981
B2-292-001 B2-292-001 B2-292-002 0.154 32:31 hr 2.046 0.222 0.266 0.155
B2-292-002 B2-292-002 B2-292-003 0.167 32:32 hr 2.162 0.226 0.272 0.161
B2-292-003 B2-292-003 B2-292-004 0.172 32:32 hr 1.658 0.28 0.336 0.243
B2-292-004 B2-292-004 B2-292-010 0.169 32:30 hr 2.832 0.175 0.175 0.067
B2-292-008 B2-292-008 B2-292-009 0.387 32:53 hr 1.389 0.538 0.538 0.565
B2-292-009 B2-292-009 B2-291-024 0.404 32:50 hr 2.313 0.376 0.376 0.301
B2-292-010 B2-292-010 B2-292-026 0.382 32:43 hr 2.009 0.401 0.401 0.338
B2-292-011 B2-292-011 B2-292-010 0.227 32:45 hr 2.442 0.287 0.431 0.386
B2-292-012 B2-292-012 B2-292-011 0.229 32:47 hr 2.174 0.316 0.474 0.457
B2-292-017 B2-292-017 BV-292-013 0.225 32:42 hr 2.762 0.26 0.39 0.322
B2-292-018 B2-292-018 B2-292-017 0.224 32:31 hr 2.782 0.258 0.387 0.317
B2-292-022 B2-292-022 B2-292-018 0.225 32:31 hr 3.168 0.235 0.353 0.267
B2-292-023 B2-292-023 B2-292-022 0.223 32:30 hr 3.651 0.21 0.315 0.215
B2-292-026 B2-292-026 B2-292-008 0.382 32:46 hr 2.148 0.381 0.381 0.309
B2-301-001 B2-301-001 B2-292-001 0.144 32:17 hr 1.852 0.228 0.273 0.163
B3-262-023 B3-262-023 B4-262-031 5.139 33:31 hr 3.316 1.227 0.491 0.485
B3-262-027 B3-262-027 B3-262-023 5.087 33:18 hr 3.307 1.22 0.488 0.48
B3-262-031 B3-262-031 B3-262-027 5.07 33:18 hr 3.205 1.247 0.499 0.498
B3-271-003 B3-271-003 B3-262-031 3.317 33:16 hr 3.674 0.913 0.456 0.427
B3-271-006 B3-271-006 B3-271-003 3.314 33:16 hr 3.673 0.913 0.456 0.427
B3-271-018 B3-271-018 B3-271-006 3.302 33:16 hr 3.671 0.91 0.455 0.425
B3-271-026 B3-271-026 B4-271-011 3.269 33:15 hr 3.932 0.857 0.429 0.382
B3-271-032 B3-271-032 B3-271-026 3.217 33:16 hr 3.653 0.896 0.448 0.413
B3-271-039 B3-271-039 B3-271-032 3.194 33:02 hr 3.634 0.894 0.447 0.412
B3-271-042 B3-271-042 B3-271-039 3.178 33:01 hr 3.63 0.892 0.446 0.41
B3-271-045 B3-271-045 B3-271-042 3.171 33:00 hr 3.653 0.886 0.443 0.405
B3-271-054 B3-271-054 B3-271-045 3.17 33:01 hr 3.83 0.854 0.427 0.38
B3-271-058 B3-271-058 B3-271-054 3.168 33:00 hr 3.925 0.838 0.419 0.367

B3-271-058A B3-271-063 B3-271-058 3.154 33:01 hr 3.621 0.888 0.444 0.407
B3-271-063 B3-271-059 B3-271-063 3.153 33:00 hr 3.626 0.887 0.444 0.406
B4-261-014 B4-261-014 C1-261-058 5.327 33:45 hr 5.442 0.868 0.347 0.259
B4-262-001 B4-262-001 B4-261-014 5.314 33:43 hr 5.44 0.867 0.347 0.258
B4-262-011 B4-262-011 B4-262-044 5.253 33:31 hr 5.422 0.862 0.345 0.255
B4-262-016 B4-262-016 B4-262-011 5.202 33:31 hr 5.411 0.857 0.343 0.253
B4-262-022 B4-262-022 B4-262-016 5.2 33:31 hr 5.407 0.857 0.343 0.253
B4-262-024 B4-262-024 B4-262-022 5.158 33:31 hr 3.318 1.23 0.492 0.487
B4-262-028 B4-262-028 B4-262-024 5.143 33:31 hr 3.316 1.228 0.491 0.485
B4-262-030 B4-262-030 B4-262-028 5.146 33:30 hr 3.318 1.228 0.491 0.485
B4-262-031 B4-262-031 B4-262-114 5.141 33:30 hr 3.31 1.23 0.492 0.486
B4-262-036 B4-262-036 B4-262-037 1.575 33:01 hr 2.757 0.846 0.677 0.8
B4-262-037 B4-262-037 B4-262-038 1.591 33:05 hr 2.763 0.852 0.682 0.808
B4-262-038 B4-262-038 B3-262-031 1.592 33:18 hr 2.763 0.853 0.682 0.809
B4-262-043 B4-262-044 B4-262-001 5.256 33:31 hr 5.423 0.862 0.345 0.255
B4-262-114 B4-262-114 B4-262-030 5.141 33:30 hr 3.313 1.229 0.491 0.485
B4-271-001 B4-271-001 B4-262-036 1.572 33:00 hr 2.762 0.843 0.674 0.796

9/30/2009 167 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

B4-271-011 B4-271-011 B3-271-018 3.284 33:17 hr 3.665 0.908 0.454 0.423
B4-271-028 B4-271-028 B4-271-147 1.424 32:46 hr 2.973 0.728 0.582 0.641
B4-271-033 B4-271-033 B4-271-028 1.416 32:47 hr 2.969 0.725 0.58 0.638
B4-271-128 B4-271-128 B4-271-001 1.581 33:02 hr 2.76 0.848 0.678 0.803
B4-271-135 B4-271-135 B4-271-128 1.579 33:03 hr 3.039 0.779 0.623 0.711
B4-271-138 B4-271-138 B4-271-135 1.539 33:02 hr 3.024 0.765 0.612 0.693
B4-271-143 B4-271-143 B4-271-138 1.517 32:58 hr 3.014 0.758 0.607 0.683
B4-271-145 B4-271-145 B4-271-143 1.507 32:46 hr 3.011 0.755 0.604 0.678
B4-271-146 B4-271-146 B4-271-145 1.511 32:47 hr 3.012 0.756 0.605 0.68
B4-271-147 B4-271-147 B4-271-146 1.506 32:47 hr 3.008 0.755 0.604 0.678
B4-271-148 B4-271-148 B4-271-033 1.399 32:45 hr 2.961 0.719 0.576 0.63
B4-272-004 B4-272-004 B4-272-094 1.351 32:42 hr 2.936 0.704 0.563 0.608
B4-272-039 B4-272-039 B4-272-092 1.05 32:30 hr 2.582 0.747 0.747 0.907
B4-272-040 B4-272-040 B4-272-039 0.985 32:30 hr 2.527 0.718 0.718 0.864
B4-272-044 B4-272-044 B4-272-040 0.979 32:32 hr 2.551 0.707 0.707 0.848
B4-272-048 B4-272-048 B4-272-044 0.947 32:31 hr 2.354 0.739 0.739 0.896
B4-272-086 B4-272-086 B4-272-004 1.14 32:48 hr 2.743 0.763 0.763 0.93
B4-272-091 B4-272-091 B4-272-096 1.064 32:31 hr 2.717 0.721 0.721 0.869
B4-272-092 B4-272-092 B4-272-095 1.062 32:32 hr 2.583 0.755 0.755 0.919
B4-272-093 B4-272-093 B4-271-148 1.383 32:46 hr 2.953 0.714 0.571 0.623
B4-272-094 B4-272-094 B4-272-093 1.37 32:44 hr 2.938 0.712 0.569 0.619
B4-272-095 B4-272-095 B4-272-091 1.059 32:31 hr 2.707 0.72 0.72 0.868
B4-272-096 B4-272-096 B4-272-086 1.087 32:35 hr 2.726 0.733 0.733 0.887
B4-281-054 B4-281-054 B4-272-048 0.919 32:31 hr 2.525 0.674 0.674 0.796
B4-281-057 B4-281-057 B4-281-054 0.871 32:31 hr 2.594 0.628 0.628 0.72

BV-105 BV-105 D2-252-004 0.389 09:45 hr 3.44 0.298 0.357 0.273
BV-292-013 BV-292-013 B2-292-012 0.227 32:43 hr 2.355 0.296 0.443 0.406
C1-221-018 C1-221-018 C2-221-030 0.32 32:31 hr 2.192 0.33 0.33 0.235
C1-221-019 C1-221-019 C1-221-018 0.322 32:16 hr 2.315 0.319 0.319 0.22
C1-261-028 C1-261-028 C1-261-020 5.428 33:46 hr 5.471 0.877 0.351 0.264
C1-261-030 C1-261-030 C1-261-028 5.422 33:45 hr 5.466 0.877 0.351 0.264
C1-261-058 C1-261-058 C1-261-062 5.338 33:45 hr 5.446 0.869 0.348 0.259
C1-261-060 C1-261-060 C1-261-030 5.406 33:45 hr 5.455 0.876 0.35 0.263
C1-261-062 C1-261-062 C1-261-060 5.34 33:45 hr 5.447 0.869 0.348 0.26
C1-281-035 C1-281-035 B4-281-057 0.805 32:16 hr 2.283 0.833 1 1.133
C2-221-030 C2-221-030 C2-221-037 0.325 32:34 hr 2.078 0.347 0.347 0.259
C2-221-031 C2-221-031 C3-221-003 0.331 32:45 hr 6.956 0.15 0.15 0.048
C2-221-032 C2-221-032 C2-221-065 0.322 32:45 hr 2.685 0.286 0.286 0.179
C2-221-033 C2-221-033 C2-221-032 0.326 32:48 hr 2.006 0.356 0.356 0.272
C2-221-034 C2-221-034 C2-221-033 0.324 32:46 hr 2.016 0.354 0.354 0.268
C2-221-035 C2-221-035 C2-221-034 0.319 32:40 hr 2.976 0.264 0.264 0.153
C2-221-037 C2-221-037 C2-221-035 0.32 32:37 hr 1.539 0.429 0.429 0.383
C2-221-065 C2-221-065 C2-221-031 0.328 32:45 hr 4.213 0.211 0.211 0.097

C2-261-001A C2-261-001 C3-261-013 2.935 34:02 hr 9.022 0.557 0.477 0.461
C2-261-024 C2-261-024 C2-261-013 0.195 32:29 hr 1.191 0.259 0.115 0.028
C3-212-031 C3-212-031 C4-212-059 0.414 32:45 hr 3.853 0.264 0.264 0.153
C3-221-003 C3-221-003 C3-221-004 0.389 32:44 hr 4.324 0.233 0.233 0.119
C3-221-004 C3-221-004 C3-221-030 0.391 32:45 hr 4.331 0.234 0.234 0.12
C3-221-005 C3-221-005 C3-221-006 0.411 32:43 hr 4.445 0.238 0.238 0.124
C3-221-006 C3-221-006 C3-212-031 0.415 32:45 hr 4.12 0.253 0.253 0.14
C3-221-030 C3-221-030 C3-221-005 0.407 32:43 hr 4.383 0.239 0.239 0.125
C3-252-002 C3-252-002 C4-252-003 12.353 36:18 hr 4.011 1.916 0.639 0.737
C3-261-001 C3-261-001 C3-252-001 1.636 32:53 hr 2.254 0.83 0.474 0.456
C3-261-002 C3-261-002 C3-252-002 12.367 36:17 hr 4.409 1.77 0.59 0.655
C3-261-004 C3-261-004 C3-261-001 1.665 32:47 hr 2.265 0.838 0.479 0.464

9/30/2009 168 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

C3-261-005 C3-261-005 C3-261-002 12.37 36:15 hr 5.218 1.544 0.515 0.525
C3-261-007 C3-261-007 C3-261-004 1.672 32:46 hr 2.271 0.839 0.479 0.465
C3-261-008 C3-261-008 C3-261-005 12.371 36:15 hr 3.445 2.2 0.733 0.888
C3-261-009 C3-261-009 C3-261-008 12.388 36:02 hr 3.447 2.202 0.734 0.889
C3-261-010 C3-261-010 C3-261-009 12.393 36:00 hr 5.138 1.566 0.522 0.538
C3-261-011 C3-261-011 C3-261-007 1.729 32:33 hr 2.286 0.857 0.49 0.482
C3-261-012 C3-261-012 C3-261-010 12.393 35:59 hr 11.833 0.84 0.28 0.171

C3-261-012A C3-261-012 C3-261-011 1.376 35:59 hr 9.59 0.259 0.148 0.047
C3-261-013 C3-261-013 C3-261-012 13.772 36:00 hr 7.894 1.22 0.407 0.347
C3-261-015 C3-261-015 C3-261-011 1.078 32:32 hr 2.018 0.658 0.376 0.301
C3-261-019 C3-261-019 C3-261-015 1.097 32:32 hr 2.026 0.664 0.38 0.306
C3-261-021 C3-261-021 C3-261-019 1.103 32:30 hr 2.029 0.667 0.381 0.308
C3-261-031 C3-261-031 C3-261-013 9.594 36:03 hr 4.054 1.542 0.514 0.524
C3-261-035 C3-261-035 C2-261-024 0.196 32:29 hr 1.196 0.258 0.115 0.028
C3-261-040 C3-261-040 C3-261-031 9.598 36:00 hr 4.057 1.542 0.514 0.524
C3-261-043 C3-261-043 C3-261-035 0.196 32:29 hr 1.198 0.258 0.115 0.028
C3-261-050 C3-261-050 C3-261-075 0.197 32:29 hr 1.323 0.365 0.439 0.398
C3-261-056 C3-261-056 C3-261-050 0.2 32:16 hr 1.47 0.342 0.411 0.353
C3-261-062 C3-261-062 C3-261-040 9.634 36:03 hr 4.076 1.541 0.514 0.523
C3-261-075 C3-261-075 C3-261-076 0.196 32:28 hr 2.528 0.21 0.21 0.097
C3-261-076 C3-261-076 C3-261-043 0.197 32:30 hr 1.324 0.365 0.438 0.397
C3-262-007 C3-262-007 C3-262-009 9.66 36:00 hr 4.076 1.544 0.515 0.525
C3-262-009 C3-262-009 C3-261-062 9.656 36:03 hr 4.062 1.548 0.516 0.527
C3-262-033 C3-262-033 C3-262-007 9.664 36:02 hr 4.058 1.55 0.517 0.528
C3-262-041 C3-262-041 C3-262-033 9.665 36:00 hr 5.648 1.327 0.531 0.553
C3-262-046 C3-262-046 C3-262-041 9.662 35:59 hr 5.583 1.339 0.536 0.561
C3-262-051 C3-262-051 C3-262-046 9.66 35:57 hr 5.838 1.292 0.517 0.529
C3-262-061 C3-262-061 C3-262-051 9.672 35:45 hr 5.849 1.292 0.517 0.528
C3-262-070 C3-262-070 C3-262-071 9.706 35:45 hr 4.627 1.57 0.628 0.72
C3-262-071 C3-262-071 C3-262-061 9.694 35:46 hr 5.984 1.271 0.508 0.514
C3-262-074 C3-262-074 C3-262-070 9.745 35:48 hr 4.16 1.73 0.692 0.825
C3-271-001 C3-271-001 C3-262-074 9.769 35:47 hr 4.197 1.72 0.688 0.818
C3-271-003 C3-271-003 C3-271-001 9.776 35:46 hr 4.191 1.723 0.689 0.82
C3-271-004 C3-271-004 C3-271-003 9.764 35:45 hr 4.194 1.72 0.688 0.819
C3-271-007 C3-271-007 C3-271-004 9.772 35:33 hr 4.177 1.728 0.691 0.823
C3-271-010 C3-271-010 SS_1_A 9.805 35:30 hr 7.317 1.097 0.439 0.398
C3-271-012 C3-271-012 C3-271-010 9.81 35:30 hr 7.588 1.068 0.427 0.379
C4-212-059 C4-212-059 C4-212-060 0.415 32:46 hr 4.757 0.228 0.228 0.114
C4-212-060 C4-212-060 D4-232-020 0.44 32:45 hr 4.247 0.258 0.258 0.145
C4-212-061 C4-212-061 C4-221-001 0.47 32:44 hr 4.4 0.263 0.263 0.152
C4-221-001 C4-221-001 D1-212-032 0.476 32:45 hr 5.603 0.224 0.224 0.11
C4-221-011 D4-232-020 C4-212-061 0.467 32:43 hr 4.319 0.266 0.266 0.154
C4-252-001 C4-252-001 D1-252-019 12.294 36:33 hr 3.934 1.94 0.647 0.751
C4-252-002 C4-252-002 D1-252-042 1.569 36:47 hr 2.23 0.81 0.463 0.437
C4-252-003 C4-252-003 C4-252-008 12.335 36:16 hr 4.826 1.64 0.547 0.58
C4-252-004 C4-252-004 C4-252-002 1.571 36:33 hr 2.229 0.811 0.463 0.439
C4-252-005 C4-252-005 C4-252-006 12.3 36:17 hr 4.291 1.802 0.601 0.673
C4-252-006 C4-252-006 C4-252-001 12.298 36:31 hr 4.86 1.627 0.542 0.573
C4-252-007 C3-252-001 C4-252-007 1.611 33:04 hr 2.246 0.822 0.47 0.449

C4-252-007A C4-252-007 C4-252-004 1.584 33:05 hr 2.236 0.814 0.465 0.442
C4-252-008 C4-252-008 C4-252-005 12.32 36:17 hr 4.306 1.8 0.6 0.672
D1-212-011 D1-212-011 D1-212-012 0.512 32:45 hr 5.108 0.252 0.252 0.139
D1-212-012 D1-212-012 D2-212-011 0.519 32:45 hr 4.615 0.273 0.273 0.163
D1-212-032 D1-212-032 D1-212-011 0.5 32:46 hr 3.705 0.312 0.312 0.211
D1-242-011 D1-242-011 D1-242-030 0.04 32:28 hr 2.865 0.069 0.083 0.014

9/30/2009 169 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

D1-242-017 D1-242-017 D1-242-011 0.036 32:21 hr 2.709 0.067 0.08 0.013
D1-242-018 D1-242-018 D1-242-017 0.032 32:15 hr 2.736 0.061 0.073 0.011
D1-242-019 D1-242-019 D1-242-018 0.024 32:15 hr 1.74 0.064 0.064 0.008
D1-242-030 D1-242-030 D1-242-031 0.044 32:30 hr 3.154 0.07 0.083 0.014
D1-242-031 D1-242-031 D1-251-023 0 00:00 hr 0 0 0 0

D1-242-031A D1-242-031 D1-251-023 0.049 32:26 hr 3.17 0.081 0.121 0.031
D1-251-001 D1-262-049 D1-262-030 0.459 32:31 hr 2.197 0.336 0.192 0.081
D1-251-005 D1-251-023 D1-251-005 0.042 32:28 hr 2.432 0.08 0.097 0.019

D1-251-005A D1-251-023 D1-251-005 0.038 32:35 hr 2.424 0.081 0.122 0.032
D1-251-005B D1-251-005 D2-251-014 0.071 32:30 hr 2.399 0.116 0.139 0.042
D1-252-001 D1-252-001 D2-252-002 12.231 36:31 hr 5.765 1.416 0.472 0.453
D1-252-004 D1-252-004 D1-252-001 12.245 36:31 hr 4.338 1.779 0.593 0.66
D1-252-005 D1-252-005 D2-252-014 1.604 37:00 hr 2.233 0.768 0.384 0.313
D1-252-008 D1-252-008 D1-252-005 1.605 37:00 hr 2.232 0.769 0.384 0.313

D1-252-008A D1-252-010 D1-252-008 1.602 36:59 hr 2.23 0.768 0.384 0.313
D1-252-009 D1-252-009 D1-252-004 12.258 36:31 hr 4.279 1.801 0.6 0.673
D1-252-010 D1-252-011 D1-252-010 1.596 37:01 hr 2.238 0.818 0.467 0.445
D1-252-011 D1-252-016 D1-252-011 1.597 37:02 hr 2.239 0.818 0.468 0.445
D1-252-015 D1-252-015 D1-252-009 12.263 36:30 hr 4.299 1.795 0.598 0.669
D1-252-018 D1-252-018 D1-252-015 12.278 36:32 hr 3.984 1.917 0.639 0.738
D1-252-019 D1-252-019 D1-252-018 12.285 36:31 hr 4.674 1.678 0.559 0.602
D1-252-023 D1-252-023 D1-252-016 1.595 36:58 hr 2.239 0.817 0.467 0.445
D1-252-031 D1-252-031 D1-252-023 1.593 36:50 hr 2.239 0.817 0.467 0.444
D1-252-036 D1-252-036 D1-252-031 1.593 36:46 hr 2.238 0.817 0.467 0.444
D1-252-041 D1-252-041 D1-252-036 1.588 36:45 hr 2.238 0.815 0.466 0.443
D1-252-042 D1-252-042 D1-252-041 1.584 36:51 hr 2.235 0.814 0.465 0.442
D1-252-050 D1-252-050 D2-252-067 0.86 32:45 hr 2.178 0.475 0.211 0.098
D1-252-053 D1-252-053 D2-252-085 3.339 35:01 hr 2.549 1.23 0.615 0.698
D1-252-056 D1-252-056 D1-252-053 3.337 34:59 hr 3.273 1.004 0.502 0.503
D1-252-057 D1-252-057 D1-252-056 3.336 35:00 hr 4.268 0.818 0.409 0.351
D1-252-059 D1-252-059 D1-252-057 3.314 35:00 hr 4.205 0.823 0.412 0.355
D1-261-001 D1-261-001 D1-252-059 3.313 34:59 hr 4.635 0.765 0.383 0.311
D1-261-003 D1-261-003 D1-252-050 0.865 32:49 hr 2.018 0.503 0.223 0.109
D1-261-006 D1-261-006 D1-261-001 3.206 34:58 hr 8.362 0.488 0.244 0.13
D1-261-008 D1-261-008 D1-261-006 3.198 34:59 hr 4.537 0.757 0.379 0.305
D1-261-020 D1-261-020 D1-261-003 0.707 32:50 hr 1.903 0.455 0.202 0.089
D1-261-021 D1-261-021 D1-261-008 3.176 34:57 hr 4.496 0.759 0.379 0.306
D1-261-023 D1-261-023 D1-261-020 0.668 32:46 hr 1.831 0.449 0.2 0.087
D1-261-036 D1-261-036 D1-261-021 3.153 34:47 hr 4.137 0.803 0.401 0.339
D1-261-037 D1-261-037 D1-261-023 0.649 32:46 hr 1.887 0.431 0.192 0.08
D1-261-052 D1-261-052 D1-261-036 3.119 34:48 hr 2.358 1.24 0.62 0.706
D1-261-059 D1-261-059 D1-261-037 0.64 32:35 hr 1.751 0.45 0.2 0.088
D1-261-061 D1-261-061 D1-261-059 0.637 32:43 hr 3.604 0.272 0.121 0.031
D1-261-075 D1-261-075 D1-261-052 3.092 34:47 hr 3.195 0.963 0.482 0.469
D1-261-084 D1-261-084 D1-261-061 0.63 32:34 hr 1.821 0.433 0.192 0.081
D1-261-103 D1-261-103 D1-261-075 3.074 34:35 hr 4.055 0.8 0.4 0.337
D1-261-116 D1-262-001 D1-261-116 0.516 32:32 hr 1.739 0.43 0.246 0.132

D1-261-116A D1-261-116 D1-261-084 0.592 32:34 hr 1.832 0.457 0.261 0.149
D1-261-117 D1-261-117 D1-261-103 3.061 34:31 hr 5.54 0.634 0.317 0.218
D1-261-128 D1-261-128 D1-261-117 3.043 34:32 hr 2.545 1.14 0.57 0.62
D1-262-025 D1-262-025 D1-261-128 2.994 34:32 hr 1.872 1.47 0.735 0.89
D1-262-030 D1-262-030 D1-262-001 0.469 32:32 hr 1.736 0.402 0.23 0.116
D1-262-040 D1-262-040 D1-262-025 4.465 34:31 hr 3.398 1.233 0.617 0.7
D1-262-067 D1-262-067 D1-262-040 4.444 34:32 hr 4.243 1.025 0.513 0.521
D1-262-079 D1-262-079 D1-262-049 0.424 32:18 hr 2.131 0.325 0.186 0.075

9/30/2009 170 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

D1-262-088 D1-262-088 D1-262-067 4.434 34:31 hr 3.278 1.264 0.632 0.726
D1-262-100 D1-262-100 D1-262-088 4.445 34:18 hr 3.499 1.199 0.599 0.671
D1-271-018 D1-271-017 D1-271-055 4.452 34:17 hr 3.425 1.222 0.611 0.691
D1-271-051 D1-271-051 D1-271-054 3.613 34:14 hr 5.533 0.765 0.437 0.395
D1-271-054 D1-271-054 D1-271-092 3.641 34:16 hr 5.524 0.721 0.36 0.278
D1-271-055 D1-271-055 D1-262-100 4.456 34:19 hr 2.794 1.466 0.733 0.887
D1-271-092 D1-271-092 D1-271-017 3.626 34:15 hr 5.517 0.719 0.36 0.277
D2-212-001 D2-212-001 D2-212-002 0.533 32:44 hr 4.649 0.277 0.277 0.168
D2-212-002 D2-212-002 D2-212-025 0.533 32:44 hr 4.278 0.294 0.294 0.188
D2-212-003 D2-212-003 D2-212-014 0.552 32:45 hr 5.086 0.267 0.267 0.155
D2-212-011 D2-212-011 D2-212-012 0.532 32:45 hr 4.646 0.277 0.277 0.167
D2-212-012 D2-212-012 D2-212-001 0.531 32:44 hr 4.645 0.277 0.277 0.167
D2-212-013 D2-212-013 D2-212-003 0.549 32:45 hr 4.313 0.299 0.299 0.194
D2-212-014 D2-212-014 D3-212-022 0.557 32:46 hr 4.43 0.296 0.296 0.191
D2-212-025 D2-212-025 D2-212-013 0.533 32:45 hr 4.364 0.355 0.533 0.556
D2-241-006 D2-241-006 D2-241-007 0.037 32:16 hr 1.925 0.093 0.14 0.042
D2-241-007 D2-241-007 D3-241-001 0.04 32:24 hr 1.959 0.098 0.147 0.047
D2-251-004 D2-251-004 D3-251-011 16.517 36:45 hr 4.892 1.734 0.434 0.39
D2-251-005 D2-251-005 D2-251-004 14.215 36:44 hr 10.639 0.885 0.221 0.107
D2-251-008 D2-251-008 9008 0.471 33:01 hr 4.059 0.279 0.279 0.17
D2-251-014 D1-251-005 D2-251-014 0.063 32:31 hr 2.369 0.116 0.174 0.066

D2-251-014A D2-251-014 D2-251-008 0.385 32:59 hr 8.859 0.14 0.14 0.042
D2-252-002 D2-252-002 D2-252-004 12.231 36:46 hr 4.448 1.741 0.58 0.638
D2-252-004 D2-252-004 D2-252-005 12.682 36:46 hr 6.279 1.363 0.454 0.424
D2-252-005 D2-252-005 D2-251-005 14.243 36:46 hr 3.515 1.996 0.499 0.498
D2-252-006 D2-252-006 D2-252-005 1.606 37:13 hr 4.148 0.491 0.246 0.132
D2-252-008 D2-252-008 D2-252-006 1.604 37:03 hr 2.184 0.781 0.391 0.323
D2-252-010 D2-252-010 D2-252-008 1.603 37:01 hr 3.682 0.534 0.267 0.156
D2-252-011 D2-252-011 D2-251-004 7.777 32:46 hr 5.728 1.175 0.522 0.538
D2-252-012 D2-252-012 D2-252-010 1.604 37:01 hr 2.305 0.75 0.375 0.299
D2-252-014 D2-252-014 D2-252-012 1.602 37:01 hr 0.789 2 1 1.039
D2-252-015 D2-252-015 D2-252-011 7.787 32:45 hr 13.387 0.624 0.277 0.168
D2-252-026 D2-252-026 D2-252-015 7.908 32:47 hr 3.993 1.496 0.598 0.669
D2-252-033 D2-252-033 D3-252-012 4.928 35:05 hr 4.753 1.017 0.508 0.514
D2-252-039 D2-252-039 D2-252-033 4.944 35:02 hr 4.546 1.056 0.528 0.548
D2-252-049 D2-252-049 D2-252-039 4.955 35:01 hr 6.503 0.803 0.401 0.339
D2-252-050 D2-252-050 D2-252-026 0.843 33:05 hr 3.16 0.378 0.189 0.078
D2-252-052 D2-252-052 D2-252-050 0.842 32:58 hr 2.187 0.467 0.207 0.094
D2-252-056 D2-252-056 D2-252-052 0.843 32:57 hr 8.567 0.183 0.081 0.013
D2-252-057 D2-252-057 D2-252-049 4.961 35:00 hr 6.697 0.786 0.393 0.326
D2-252-062 D2-252-062 D2-252-057 4.853 35:00 hr 4.583 1.034 0.517 0.529
D2-252-067 D2-252-067 D2-252-056 0.855 32:48 hr 1.864 0.527 0.234 0.12
D2-252-069 D2-252-069 D2-252-062 4.858 35:00 hr 6.535 0.788 0.394 0.328
D2-252-071 D3-252-054 D2-252-071 7.475 32:30 hr 11.114 0.693 0.308 0.206
D2-252-085 D2-252-085 D2-252-069 4.862 35:01 hr 4.874 0.986 0.493 0.488
D2-252-105 D2-252-105 D2-252-026 7.246 32:37 hr 3.569 2 1 1.112
D2-271-017 D2-271-017 D2-271-019 1.1 33:17 hr 3.968 0.476 0.381 0.307
D2-271-019 D2-271-019 D2-271-022 1.093 33:16 hr 3.961 0.474 0.379 0.306
D2-271-022 D2-271-022 D2-271-023 1.089 33:15 hr 3.957 0.473 0.379 0.305
D2-271-023 D2-271-023 D2-271-109 1.087 33:16 hr 3.956 0.473 0.378 0.304
D2-271-039 D2-271-039 D2-271-042 3.516 34:15 hr 6.423 0.726 0.484 0.473
D2-271-042 D2-271-042 D2-271-043 3.513 34:15 hr 5.51 0.751 0.429 0.383
D2-271-043 D2-271-043 D2-271-045 3.511 34:15 hr 5.51 0.751 0.429 0.383
D2-271-045 D2-271-045 D1-271-051 3.611 34:15 hr 5.551 0.763 0.436 0.393
D2-271-048 D2-271-048 D2-271-039 0.924 33:30 hr 2.111 0.676 0.541 0.569

9/30/2009 171 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

D2-271-052 D2-271-052 D2-271-048 0.924 33:32 hr 2.104 0.678 0.542 0.572
D2-271-063 D2-271-063 D2-271-052 0.938 33:20 hr 2.128 0.68 0.544 0.575
D2-271-067 D2-271-067 D2-271-063 0.938 33:18 hr 1.95 0.73 0.584 0.644
D2-271-075 D2-271-075 D2-271-067 0.933 33:15 hr 1.968 0.721 0.577 0.632
D2-271-109 D2-271-109 D1-271-017 1.09 33:15 hr 3.96 0.473 0.379 0.305
D2-272-011 D2-272-011 D2-271-075 0.904 33:10 hr 1.943 0.711 0.568 0.617
D2-272-023 D2-272-023 D2-272-025 0.947 32:49 hr 2.144 0.681 0.545 0.577
D2-272-025 D2-272-025 D2-272-029 0.91 32:51 hr 2.069 0.679 0.543 0.574
D2-272-029 D2-272-029 D2-272-011 0.908 33:06 hr 2.09 0.672 0.538 0.565
D2-272-052 D2-272-052 D2-272-023 0.912 32:43 hr 2.035 0.689 0.551 0.587
D2-272-070 D2-272-070 D2-272-052 0.961 32:35 hr 2.122 0.695 0.556 0.595
D2-272-072 D2-272-072 D2-272-070 0.989 32:34 hr 2.145 0.705 0.564 0.609
D2-272-074 D2-272-074 D2-272-072 0.96 32:32 hr 1.998 0.73 0.584 0.644
D2-272-075 D2-272-075 D2-272-074 0.924 32:30 hr 2.116 0.675 0.54 0.568
D2-281-002 D2-281-002 D2-272-075 0.928 32:16 hr 2.112 0.678 0.543 0.573
D3-212-001 D3-212-001 D3-212-002 0.022 32:17 hr 0.982 0.104 0.155 0.052
D3-212-002 D3-212-002 D3-212-003 0.023 32:25 hr 1.67 0.074 0.111 0.026
D3-212-003 D3-212-003 D3-212-004 0.024 32:28 hr 1.869 0.071 0.106 0.024
D3-212-004 D3-212-004 D3-212-012 0.025 32:30 hr 1.723 0.078 0.117 0.029
D3-212-012 D3-212-012 D3-212-013 0.025 32:28 hr 1.713 0.077 0.116 0.028
D3-212-013 D3-212-013 D3-221-016 0.026 32:29 hr 1.733 0.078 0.118 0.029
D3-212-017 D3-212-017 D3-221-016 0.565 32:45 hr 8.079 0.195 0.195 0.084
D3-212-018 D3-212-018 D3-212-017 0.567 32:45 hr 3.528 0.354 0.354 0.268
D3-212-022 D3-212-022 D3-212-018 0.568 32:46 hr 5.642 0.253 0.253 0.14
D3-212-023 D3-212-023 D3-212-001 0.012 32:15 hr 0.827 0.079 0.118 0.029
D3-221-016 D3-221-016 D3-221-024 0.588 32:46 hr 4.312 0.314 0.314 0.214
D3-221-021 D3-221-021 D4-221-004 0.583 32:46 hr 4.177 0.319 0.319 0.221
D3-221-022 D3-221-022 D3-221-021 0.583 32:46 hr 3.846 0.339 0.339 0.248
D3-221-023 D3-221-023 D3-221-022 0.584 32:46 hr 4.988 0.281 0.281 0.173
D3-221-024 D3-221-024 D3-221-023 0.586 32:46 hr 3.574 0.359 0.359 0.276
D3-232-001 D3-232-015 D3-232-001 0.082 32:30 hr 2.414 0.139 0.208 0.095

D3-232-001A D3-232-001 D3-232-018 0.247 32:29 hr 3.299 0.244 0.366 0.286
D3-232-009 D3-232-009 D3-232-015 0.083 32:30 hr 2.425 0.14 0.21 0.096
D3-232-017 D3-232-017 D4-232-001 0.274 32:29 hr 6.77 0.157 0.235 0.121
D3-232-018 D3-232-018 D3-232-017 0.254 32:29 hr 7.219 0.142 0.213 0.1
D3-241-001 D3-241-001 D3-241-002 0.042 32:27 hr 1.986 0.1 0.151 0.049
D3-241-002 D3-241-002 D3-241-003 0.047 32:28 hr 2.049 0.106 0.158 0.054
D3-241-003 D3-241-003 D3-241-004 0.054 32:29 hr 2.13 0.113 0.169 0.062
D3-241-004 D3-241-004 D3-241-008 0.056 32:30 hr 2.158 0.115 0.173 0.065
D3-241-005 D3-241-009 D3-241-005 0.069 32:30 hr 2.289 0.127 0.19 0.079

D3-241-005A D3-241-005 D3-241-006 0.07 32:29 hr 2.299 0.128 0.192 0.081
D3-241-006 D3-241-006 D3-241-007 0.08 32:31 hr 2.395 0.137 0.205 0.092
D3-241-007 D3-241-007 D3-232-009 0.083 32:31 hr 2.426 0.14 0.21 0.096
D3-241-009 D3-241-008 D3-241-009 0.061 32:30 hr 2.212 0.12 0.18 0.071
D3-251-001 D3-251-001 D4-251-018 20.929 35:19 hr 3.908 2.324 0.517 0.528
D3-251-002 D3-251-002 D3-251-001 20.989 35:18 hr 3.833 2.366 0.526 0.544
D3-251-004 D3-251-004 D3-251-016 16.52 36:46 hr 4.452 1.865 0.466 0.443
D3-251-008 D3-251-008 D3-251-012 16.489 36:46 hr 3.297 2.366 0.591 0.657
D3-251-011 D3-251-011 D3-251-015 16.527 36:44 hr 7.779 1.232 0.308 0.206
D3-251-012 D3-251-012 D3-251-013 20.995 35:15 hr 2.585 4 1 1.122
D3-251-013 D3-251-013 D3-251-002 21.035 35:16 hr 4.168 2.218 0.493 0.488
D3-251-014 D3-251-014 D3-251-012 4.946 35:15 hr 2.566 1.579 0.702 0.84
D3-251-015 D3-251-015 D3-251-004 16.527 36:45 hr 4.449 1.866 0.466 0.444
D3-251-016 D3-251-016 D3-251-008 16.498 36:45 hr 5.816 1.522 0.38 0.307
D3-252-008 D3-252-008 D3-251-014 4.952 35:16 hr 2.861 1.436 0.638 0.737

9/30/2009 172 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

D3-252-012 D3-252-012 D3-252-008 4.937 35:16 hr 4.468 1.069 0.535 0.559
D3-252-045 D2-252-071 D3-252-045 7.41 32:30 hr 9.854 0.795 0.397 0.333

D3-252-045A D3-252-045 D2-252-105 7.432 32:31 hr 8.809 0.867 0.433 0.39
D3-252-057 D3-252-057 D3-252-054 7.461 32:30 hr 11.108 0.692 0.308 0.206
D3-261-010 D3-261-010 D3-252-057 7.352 32:30 hr 11.063 0.687 0.305 0.203
D3-261-014 D3-261-014 D3-261-010 6.021 32:30 hr 4.719 1.119 0.497 0.495
D3-261-025 D3-261-025 D3-261-014 5.223 32:46 hr 4.57 1.027 0.457 0.427
D3-261-045 D3-261-045 D3-261-025 5.233 32:33 hr 4.572 1.028 0.457 0.428
D3-261-075 D3-261-075 D3-261-045 5.503 32:33 hr 4.667 1.052 0.468 0.446
D3-261-086 D3-261-086 D3-261-075 5.005 32:31 hr 4.601 1.056 0.528 0.548
D3-261-117 D3-261-117 D3-261-086 5.266 32:34 hr 4.673 1.086 0.543 0.574
D3-261-130 D3-261-130 D3-261-117 5.348 32:31 hr 3.938 1.269 0.634 0.73
D3-262-017 D3-262-017 D3-261-130 5.399 32:32 hr 3.945 1.277 0.638 0.737
D3-262-018 D3-262-018 D3-262-017 3.456 32:31 hr 4.093 0.867 0.434 0.39
D3-262-042 D3-262-042 D3-262-018 1.431 32:34 hr 2.646 0.624 0.312 0.211
D3-262-065 D3-262-065 D3-262-122 1.399 32:34 hr 2.508 0.736 0.491 0.485
D3-262-083 D3-262-083 D3-262-065 1.426 32:34 hr 2.859 0.675 0.45 0.417
D3-262-122 D3-262-122 D3-262-042 1.309 32:30 hr 2.466 0.709 0.472 0.454
D3-271-013 D3-271-013 D3-262-083 1.378 32:22 hr 2.849 0.66 0.44 0.4
D3-271-019 D3-271-019 D3-271-024 1.108 33:16 hr 3.974 0.478 0.382 0.31
D3-271-024 D3-271-024 D2-271-017 1.104 33:16 hr 3.973 0.477 0.381 0.309
D3-271-029 D3-271-029 D3-271-013 0.026 32:29 hr 0.885 0.093 0.062 0.008
D3-271-038 D3-271-038 D3-271-019 1.108 33:17 hr 3.976 0.478 0.382 0.31
D3-271-055 D3-271-055 D3-271-038 1.113 33:02 hr 3.982 0.479 0.383 0.311
D3-271-059 D3-271-059 D3-271-055 1.109 33:00 hr 3.982 0.478 0.382 0.31
D3-271-068 D3-271-068 D3-271-069 1.138 33:00 hr 4.004 0.485 0.388 0.318
D3-271-069 D3-271-069 D3-271-070 1.136 33:01 hr 4.004 0.484 0.387 0.318
D3-271-070 D3-271-070 D3-271-072 1.132 33:02 hr 3.999 0.483 0.387 0.316
D3-271-072 D3-271-072 D3-271-059 1.12 33:01 hr 3.988 0.48 0.384 0.313
D3-271-075 D3-271-075 D3-271-068 1.139 33:00 hr 4.006 0.485 0.388 0.318
D3-271-111 D3-271-111 D3-271-029 0.014 32:19 hr 0.756 0.068 0.045 0.004
D3-281-006 D3-281-006 D2-281-002 0.936 32:15 hr 2.168 0.669 0.535 0.56
D4-221-004 D4-221-004 D4-221-005 0.583 32:59 hr 4.533 0.301 0.301 0.197
D4-221-005 D4-221-005 D4-221-008 0.586 33:00 hr 3.974 0.332 0.332 0.238
D4-221-008 D4-221-008 D4-221-009 0.589 33:01 hr 4.442 0.308 0.308 0.206
D4-221-009 D4-221-009 D4-221-010 0.766 32:45 hr 4.568 0.33 0.264 0.153
D4-221-010 D4-221-010 D4-221-011 0.77 32:46 hr 5.225 0.301 0.241 0.127
D4-221-011 D4-221-011 D4-221-015 0.787 32:46 hr 2.987 0.458 0.366 0.287
D4-232-001 D4-232-001 D4-232-002 0.278 32:30 hr 8.583 0.134 0.201 0.088
D4-232-002 D4-232-002 D4-232-003 0.281 32:29 hr 7.871 0.144 0.216 0.102
D4-232-003 D4-232-003 D4-232-004 0.281 32:29 hr 4.642 0.209 0.314 0.214
D4-232-004 D4-232-004 D4-232-005 0.29 32:30 hr 3.649 0.255 0.383 0.311
D4-232-005 D4-232-005 D4-232-006 0.288 32:31 hr 3.707 0.251 0.376 0.301
D4-232-006 D4-232-006 D4-232-007 0.288 32:32 hr 4.212 0.229 0.343 0.253
D4-232-007 D4-232-007 D4-232-008 0.974 33:00 hr 3.575 0.529 0.529 0.549
D4-232-008 D4-232-008 9000 0.973 33:00 hr 4.693 0.428 0.428 0.381
D4-251-001 D4-251-001 E1-251-002 21.438 35:47 hr 3.888 2.379 0.529 0.549
D4-251-005 D4-251-005 D4-251-019 21.466 35:35 hr 2.883 3.061 0.68 0.806
D4-251-008 D4-251-008 D4-251-005 20.917 35:33 hr 3.704 2.425 0.539 0.566
D4-251-018 D4-251-018 D4-251-008 20.923 35:30 hr 3.9 2.327 0.517 0.529
D4-251-019 D4-251-019 D4-251-001 21.439 35:43 hr 2.887 3.054 0.679 0.803
D4-271-014 D4-271-014 D4-271-015 1.154 32:46 hr 4.021 0.488 0.391 0.323
D4-271-015 D4-271-015 D4-271-018 1.151 33:00 hr 4.017 0.488 0.39 0.322
D4-271-018 D4-271-018 D4-271-021 1.15 33:01 hr 4.017 0.487 0.39 0.322
D4-271-021 D4-271-021 D3-271-075 1.147 33:02 hr 4.013 0.487 0.389 0.321

9/30/2009 173 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

E1-221-001 D4-221-015 E1-221-001 0.79 32:46 hr 3.181 0.439 0.351 0.264
E1-221-001A E1-221-001 E1-222-004 0.8 32:47 hr 3.349 0.426 0.341 0.25
E1-222-004 E1-222-004 E1-222-005 0.8 32:45 hr 7.147 0.255 0.219 0.105
E1-222-005 E1-222-005 E1-222-006 0.807 32:45 hr 5.13 0.316 0.253 0.14
E1-222-006 E1-222-006 E1-222-007 0.813 32:45 hr 4.203 0.366 0.293 0.187
E1-222-007 E1-222-007 E1-222-011 0.821 32:46 hr 4.22 0.368 0.294 0.188
E1-222-011 E1-222-011 E1-222-012 0.825 32:58 hr 5.278 0.292 0.194 0.083
E1-222-012 E1-222-012 E2-222-075 0.83 33:00 hr 3.394 0.4 0.267 0.155
E1-231-012 E1-231-012 E2-231-021 1.794 32:16 hr 6.496 0.535 0.535 0.559
E1-242-001 E1-242-001 E2-242-034 24.072 35:31 hr 3.848 2.636 0.586 0.647
E1-242-002 E1-242-002 E1-242-001 3.794 34:07 hr 3.507 1.051 0.526 0.544
E1-251-001 E1-251-001 E1-242-001 21.419 35:47 hr 6.742 1.564 0.348 0.26
E1-251-002 E1-251-002 E1-251-001 21.43 35:47 hr 3.67 2.491 0.554 0.592
E1-251-003 E1-251-003 E1-251-025 3.813 34:04 hr 3.118 1.161 0.581 0.639
E1-251-004 E1-251-004 E1-251-003 3.812 34:03 hr 2.994 1.201 0.6 0.673
E1-251-007 E1-251-007 E2-251-027 3.775 34:00 hr 3.791 0.985 0.492 0.487
E1-251-018 E1-251-018 E1-251-007 3.782 33:47 hr 4.238 0.905 0.452 0.42
E1-251-019 E1-251-019 E1-251-018 3.781 33:45 hr 4.257 0.901 0.451 0.418
E1-251-020 E1-251-020 E1-251-019 3.771 33:45 hr 3.866 0.969 0.485 0.474
E1-251-021 E1-251-021 E1-251-020 3.779 33:46 hr 3.862 0.972 0.486 0.476
E1-251-023 E1-251-023 E1-251-021 3.786 33:46 hr 3.895 0.967 0.483 0.472
E1-251-025 E1-251-025 E1-242-002 3.797 34:00 hr 3.112 1.159 0.58 0.637
E1-271-068 E1-271-068 E1-271-072 1.173 32:47 hr 4.039 0.493 0.394 0.328
E1-271-072 E1-271-072 E1-271-076 1.158 32:47 hr 4.025 0.489 0.391 0.324
E1-271-076 E1-271-076 D4-271-014 1.147 32:45 hr 4.014 0.487 0.389 0.321
E2-202-016 E2-202-016 E3-202-009 0.404 32:16 hr 4.403 0.284 0.426 0.378
E2-222-015 E2-222-015 E2-222-036 3.625 33:15 hr 8.297 0.611 0.407 0.348
E2-222-016 E2-222-016 E2-222-015 1.437 33:00 hr 15.621 0.237 0.237 0.123
E2-222-017 E2-222-017 E2-222-016 0.845 32:59 hr 8.589 0.212 0.141 0.043
E2-222-028 E2-222-028 E2-222-029 1.677 36:45 hr 6.389 0.513 0.513 0.523

E2-222-028A E2-222-007 E2-222-028 1.682 36:45 hr 6.393 0.514 0.514 0.524
E2-222-029 E2-222-029 E2-222-030 1.675 36:45 hr 6.388 0.513 0.513 0.522
E2-222-030 E2-222-030 E2-222-031 1.668 36:45 hr 6.38 0.512 0.512 0.52
E2-222-031 E2-222-031 E2-222-048 1.667 36:46 hr 6.38 0.512 0.512 0.52
E2-222-036 E2-222-036 E2-222-037 3.622 33:15 hr 7.78 0.641 0.427 0.38
E2-222-037 E2-222-037 E3-222-065 3.621 33:15 hr 7.903 0.633 0.422 0.371
E2-222-040 E2-222-040 E2-222-015 2.286 33:15 hr 7.129 0.604 0.604 0.679
E2-222-044 E2-222-044 E2-222-017 0.847 33:02 hr 3.199 0.423 0.282 0.174
E2-222-048 E2-222-048 E2-222-050 1.657 36:45 hr 6.369 0.51 0.51 0.517
E2-222-050 E2-222-050 E2-222-040 2.289 33:15 hr 10.368 0.449 0.449 0.414
E2-222-067 E2-222-067 E2-222-044 0.843 32:59 hr 4.237 0.346 0.23 0.116
E2-222-075 E2-222-075 E2-222-067 0.839 32:58 hr 4.256 0.343 0.229 0.115
E2-231-002 E2-231-002 E2-222-007 1.698 36:46 hr 6.409 0.517 0.517 0.529
E2-231-005 E2-231-005 E2-231-002 1.723 36:46 hr 6.414 0.523 0.523 0.539
E2-231-006 E2-231-006 E2-231-005 1.739 36:46 hr 6.447 0.525 0.525 0.542
E2-231-013 E2-231-013 E2-231-006 1.748 36:45 hr 6.455 0.526 0.526 0.545
E2-231-021 E2-231-021 E2-231-013 1.767 36:16 hr 6.472 0.53 0.53 0.551
E2-231-028 E2-231-028 E2-231-029 1.953 32:15 hr 5.256 0.687 0.687 0.816
E2-231-029 E2-231-029 E2-231-030 1.921 32:15 hr 5.041 0.702 0.702 0.841
E2-231-030 E2-231-030 E2-231-031 1.903 32:15 hr 4.484 0.779 0.779 0.952
E2-231-031 E2-231-031 E2-231-035 1.871 32:16 hr 5.929 0.596 0.596 0.665
E2-231-035 E2-231-035 E2-231-037 1.808 36:15 hr 6.508 0.537 0.537 0.564
E2-231-037 E2-231-037 E1-231-012 1.797 36:15 hr 6.498 0.535 0.535 0.56
E2-242-004 E2-242-004 E3-242-012 24.019 36:01 hr 3.954 2.572 0.572 0.623
E2-242-011 E2-242-011 E2-242-004 24.037 35:49 hr 3.745 2.693 0.598 0.669

9/30/2009 174 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

E2-242-017 E2-242-017 E2-242-011 24.051 35:49 hr 3.117 3.162 0.703 0.841
E2-242-024 E2-242-024 E2-242-017 24.059 35:47 hr 4.329 2.394 0.532 0.555
E2-242-034 E2-242-034 E2-242-024 24.064 35:33 hr 3.768 2.681 0.596 0.665
E2-251-027 E2-251-027 E1-251-004 3.808 34:00 hr 3.298 1.108 0.554 0.593
E2-251-058 E2-251-058 E1-251-023 3.777 33:45 hr 5.179 0.777 0.388 0.319
E2-252-192 E2-252-192 E2-251-058 3.789 33:47 hr 6.784 0.737 0.491 0.485
E2-252-193 E2-252-193 E2-252-196 3.789 33:46 hr 7.369 0.691 0.461 0.434
E2-252-194 E2-252-194 E2-252-193 3.78 33:45 hr 7.364 0.69 0.46 0.433
E2-252-196 E2-252-196 E2-252-192 3.789 33:45 hr 7.372 0.691 0.461 0.434
E2-271-073 E2-271-076 E2-271-078 1.212 32:32 hr 4.074 0.502 0.401 0.339
E2-271-077 E2-271-078 E2-271-081 1.194 32:46 hr 4.057 0.497 0.398 0.334
E2-271-081 E2-271-081 E2-271-086 1.193 32:47 hr 4.057 0.497 0.398 0.333
E2-271-086 E2-271-086 E1-271-068 1.185 32:47 hr 4.049 0.495 0.396 0.331
E3-202-008 E3-202-010 E3-202-008 0.412 32:30 hr 3.468 0.309 0.37 0.292

E3-202-008A E3-202-008 E3-202-011 0.419 32:30 hr 3.483 0.311 0.374 0.297
E3-202-009 E3-202-009 E3-202-BV 0.406 32:29 hr 3.459 0.306 0.367 0.288
E3-202-011 E3-202-011 E3-202-012 0.423 32:31 hr 3.587 0.307 0.368 0.29
E3-202-012 E3-202-012 E4-202-001 0.424 32:30 hr 5.185 0.235 0.283 0.174
E3-222-051 E3-222-051 E3-231-006 3.618 33:17 hr 3.737 1.185 0.79 0.966

E3-222-051A E3-222-064 E3-222-051 3.622 33:16 hr 4.385 1.019 0.679 0.804
E3-222-065 E3-222-065 E3-222-064 3.618 33:15 hr 5.442 0.847 0.565 0.611
E3-231-006 E3-231-006 E4-231-005 3.622 33:21 hr 3.765 1.039 0.594 0.661
E3-241-015 E3-241-015 E4-241-016 26.766 36:04 hr 5.577 2.133 0.474 0.456
E3-241-022 E3-241-022 E3-241-015 26.724 36:02 hr 5.29 2.22 0.493 0.489
E3-241-028 E3-241-028 E3-241-022 26.726 36:01 hr 4.211 2.667 0.593 0.659
E3-241-034 E3-241-034 E3-241-028 4.141 33:15 hr 4.74 1.072 0.715 0.86
E3-241-036 E3-241-036 E3-241-034 4.104 33:15 hr 4.942 1.024 0.682 0.81
E3-241-048 E3-241-048 E3-241-049 4.062 33:12 hr 3.556 1.5 1 1.141
E3-241-049 E3-241-049 E3-241-036 4.096 33:01 hr 5.606 0.916 0.611 0.69
E3-242-002 E3-242-002 E3-241-028 24.014 36:02 hr 4.413 2.354 0.523 0.539
E3-242-012 E3-242-012 E3-242-002 24.017 36:00 hr 5.01 2.131 0.474 0.455
E3-252-001 E3-252-001 E3-252-003 3.792 33:34 hr 3.32 1.5 1 1.188
E3-252-003 E3-252-003 E3-252-004 3.765 33:34 hr 3.296 1.5 1 1.173
E3-252-004 E3-252-004 E3-252-084 3.771 33:44 hr 7.339 0.691 0.461 0.434
E3-252-084 E3-252-084 E2-252-194 3.773 33:46 hr 7.36 0.69 0.46 0.433
E3-252-085 E3-252-085 E3-252-001 3.793 33:30 hr 3.321 1.5 1 1.19
E3-271-068 E3-271-068 E3-271-072 1.145 32:31 hr 4.019 0.486 0.388 0.319
E3-271-072 E3-271-072 E3-271-074 1.146 32:31 hr 4.013 0.486 0.389 0.32
E3-271-074 E3-271-074 E2-271-076 1.205 32:30 hr 4.068 0.5 0.4 0.337
E3-271-121 E3-271-121 E3-271-123 1.14 32:31 hr 4.011 0.485 0.388 0.318
E3-271-122 E3-271-122 E3-271-121 1.13 32:30 hr 3.419 0.543 0.434 0.391
E3-271-123 E3-271-123 E3-271-068 1.133 32:31 hr 4 0.483 0.387 0.317
E4-202-001 E4-202-001 E4-202-002 0.553 32:30 hr 5.537 0.251 0.251 0.138
E4-202-002 E4-202-002 E4-202-003 0.551 32:31 hr 4.693 0.282 0.282 0.173
E4-202-003 E4-202-003 E4-202-009 0.542 32:30 hr 4.661 0.28 0.28 0.171
E4-202-007 E4-202-007 E4-202-013 0.547 32:30 hr 4.742 0.278 0.278 0.169
E4-202-009 E4-202-009 E4-202-007 0.544 32:30 hr 4.664 0.28 0.28 0.172
E4-202-013 E4-202-013 E4-202-014 0.544 32:31 hr 4.738 0.277 0.277 0.168
E4-202-014 E4-202-014 F1-202-010 0.538 32:31 hr 5.355 0.252 0.252 0.139
E4-231-005 E4-231-005 E4-231-006 3.606 33:15 hr 7.138 0.631 0.361 0.278
E4-231-006 E4-231-006 E4-231-008 3.605 33:16 hr 7.15 0.63 0.36 0.278
E4-231-007 E4-231-007 F1-231-002 3.599 33:19 hr 3.201 1.239 0.744 0.903
E4-231-008 E4-231-008 E4-231-007 3.599 33:15 hr 3.838 1.052 0.631 0.725
E4-232-016 E4-232-016 F1-232-033 26.815 36:17 hr 4.187 2.688 0.597 0.667
E4-241-005 E4-241-005 E4-232-016 26.819 36:16 hr 4.373 2.593 0.576 0.631

9/30/2009 175 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

E4-241-016 E4-241-016 E4-241-005 26.752 36:02 hr 5.764 2.078 0.462 0.436
E4-241-075 E4-241-075 E4-241-077 3.905 33:00 hr 6.629 0.769 0.512 0.521
E4-241-077 E4-241-077 E4-241-078 3.901 33:03 hr 3.416 1.5 1 1.06
E4-241-078 E4-241-078 E4-241-079 3.878 33:02 hr 4.163 1.14 0.76 0.926
E4-241-079 E4-241-079 E4-241-080 4.027 33:00 hr 3.525 1.5 1 1.22
E4-241-080 E4-241-080 E3-241-048 4.041 33:03 hr 3.538 1.5 1 1.222
E4-241-081 E4-241-081 E4-241-075 3.909 33:00 hr 4.886 0.99 0.66 0.773
E4-242-014 E4-242-014 E4-241-081 3.038 33:02 hr 4.233 0.902 0.602 0.674
E4-242-029 E4-242-029 E4-242-014 3.043 33:03 hr 3.429 1.088 0.726 0.876
E4-242-034 E4-242-034 E4-242-029 3.027 33:00 hr 3.909 0.963 0.642 0.743
E4-242-036 E4-242-036 E4-242-034 3.023 33:00 hr 3.906 0.962 0.641 0.742
E4-242-045 E4-242-045 E4-242-036 3.01 33:01 hr 3.907 0.958 0.639 0.738
E4-242-057 E4-242-057 E4-242-045 2.96 33:01 hr 3.615 1.011 0.674 0.796
E4-242-062 E4-242-062 E4-242-057 2.907 33:00 hr 3.557 1.009 0.673 0.794
E4-242-069 E4-242-069 E4-242-062 2.847 32:49 hr 3.154 1.106 0.737 0.893
E4-242-078 E4-242-078 E4-242-069 2.799 32:48 hr 3.313 1.04 0.693 0.826
E4-251-001 E4-251-001 E4-242-078 2.78 32:45 hr 3.372 1.017 0.678 0.802
E4-252-009 E4-252-009 E3-252-085 3.794 33:30 hr 3.322 1.5 1 1.191
E4-252-010 E4-252-010 E4-252-009 3.796 33:30 hr 3.323 1.5 1 1.194
E4-252-011 E4-252-011 E4-252-010 3.801 33:30 hr 3.328 1.5 1 1.19
E4-252-013 E4-252-013 E4-252-014 3.816 33:15 hr 5.001 0.95 0.634 0.729
E4-252-014 E4-252-014 E4-252-019 3.814 33:15 hr 4.888 0.969 0.646 0.75
E4-252-019 E4-252-019 E4-252-021 3.811 33:17 hr 3.337 1.5 1 1.06
E4-252-021 E4-252-021 E4-252-023 3.792 33:18 hr 3.32 1.5 1 1.042
E4-252-023 E4-252-023 E4-252-011 3.811 33:33 hr 3.337 1.5 1 1.177
E4-252-033 E4-252-033 E4-252-013 3.829 33:17 hr 4.267 1.1 0.733 0.888
E4-252-035 E4-252-035 E4-252-033 3.833 33:15 hr 7.118 0.716 0.478 0.462
E4-252-037 E4-252-037 E4-252-035 3.834 33:16 hr 5.199 0.923 0.615 0.698
E4-271-058 E4-271-058 E4-271-060 1.084 32:32 hr 2.426 0.687 0.55 0.586
E4-271-060 E4-271-060 E4-271-062 1.099 32:31 hr 4.148 0.46 0.368 0.289
E4-271-062 E4-271-062 E4-271-063 1.108 32:31 hr 4.659 0.425 0.34 0.249
E4-271-063 E4-271-063 E4-271-064 1.114 32:30 hr 5.119 0.399 0.319 0.22
E4-271-064 E4-271-064 E3-271-122 1.139 32:31 hr 3.631 0.522 0.417 0.364
F1-202-005 F1-202-005 F1-202-007 0.56 32:44 hr 4.521 0.267 0.213 0.1
F1-202-006 F1-202-006 F1-202-005 0.558 32:45 hr 4.75 0.264 0.227 0.113
F1-202-007 F1-202-007 F2-202-001 0.578 32:45 hr 5.363 0.242 0.194 0.082
F1-202-008 F1-202-008 F1-202-006 0.555 32:44 hr 3.435 0.322 0.257 0.145
F1-202-009 F1-202-009 F1-202-008 0.548 32:41 hr 4.86 0.274 0.274 0.164
F1-202-010 F1-202-010 F1-202-009 0.532 32:31 hr 5.113 0.259 0.259 0.146
F1-231-001 F1-231-001 F2-231-024 3.583 33:35 hr 2.714 1.386 0.792 0.967

F1-231-001A F1-231-003 F1-231-001 3.587 33:33 hr 3.381 1.174 0.704 0.844
F1-231-002 F1-231-002 F1-231-003 3.581 33:20 hr 3.05 1.293 0.776 0.947
F1-232-001 F1-232-001 F2-231-023 29.292 36:18 hr 4.407 2.773 0.616 0.7
F1-232-002 F1-232-002 F1-232-001 29.299 36:18 hr 4.09 2.958 0.657 0.768
F1-232-008 F1-232-008 F1-232-066 3.352 32:30 hr 5.526 0.787 0.524 0.542
F1-232-012 F1-232-012 F1-232-066 26.796 36:16 hr 4.124 2.72 0.604 0.68
F1-232-013 F1-232-013 F1-232-008 3.433 32:33 hr 3.706 1.134 0.756 0.92
F1-232-014 F1-232-014 F1-232-017 2.81 33:56 hr 4.622 0.788 0.525 0.543
F1-232-017 F1-232-017 F1-232-019 2.827 34:01 hr 3.691 0.953 0.636 0.732
F1-232-019 F1-232-019 F1-232-013 3.433 32:30 hr 3.724 1.129 0.752 0.915
F1-232-033 F1-232-033 F1-232-012 26.808 36:18 hr 4.275 2.641 0.587 0.649
F1-232-066 F1-232-066 F1-232-002 29.305 36:17 hr 4.203 2.889 0.642 0.743
F1-241-050 F1-241-050 F1-242-001 0.891 32:45 hr 4.597 0.367 0.293 0.187
F1-241-109 F1-241-109 F1-241-050 0.894 32:49 hr 2.38 0.599 0.48 0.465
F1-241-110 F1-241-110 F1-241-109 0.867 32:48 hr 2.402 0.581 0.465 0.44

9/30/2009 176 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

F1-242-001 F1-242-001 E4-241-081 0.902 32:45 hr 4.613 0.369 0.295 0.19
F1-251-003 F1-251-003 E4-251-001 2.74 32:45 hr 3.256 1.036 0.691 0.823
F1-251-015 F1-251-015 F1-251-003 2.524 33:01 hr 4.131 0.9 0.72 0.867
F1-251-023 F1-251-023 F1-251-015 2.495 33:02 hr 4.275 0.862 0.69 0.821
F1-251-031 F1-251-031 F1-251-023 2.407 33:00 hr 5.079 0.721 0.577 0.632
F1-251-033 F1-251-033 F1-251-031 2.393 33:00 hr 4.073 0.868 0.694 0.828
F1-251-034 F1-251-034 F1-251-106 2.375 33:00 hr 3.731 0.935 0.748 0.91
F1-251-039 F1-251-039 F1-251-034 2.345 32:47 hr 4.221 0.825 0.66 0.773
F1-251-040 F1-251-040 F1-251-039 2.293 32:47 hr 4.072 0.835 0.668 0.786
F1-251-041 F1-251-041 F1-251-040 2.258 32:45 hr 4.13 0.814 0.651 0.758
F1-251-044 F1-251-044 F1-251-041 2.222 32:46 hr 4.119 0.805 0.644 0.746
F1-251-047 F1-251-047 F1-251-044 2.196 32:47 hr 4.002 0.816 0.653 0.761
F1-251-048 F1-251-048 F1-251-068 2.159 32:45 hr 4.314 0.754 0.604 0.678
F1-251-049 F1-251-049 F1-251-108 2.095 32:46 hr 3.869 0.807 0.646 0.749
F1-251-050 F1-251-050 F1-251-049 2.083 32:46 hr 4.32 0.731 0.585 0.646
F1-251-068 F1-251-068 F1-251-047 2.173 32:45 hr 4.319 0.758 0.606 0.683
F1-251-106 F1-251-106 F1-251-033 2.385 32:59 hr 3.729 0.94 0.752 0.914
F1-251-108 F1-251-108 F1-251-048 2.15 32:45 hr 3.888 0.822 0.658 0.769
F1-252-017 F1-252-017 E4-252-037 3.837 33:15 hr 6.225 0.797 0.531 0.553
F1-252-033 F1-252-033 F1-252-017 3.839 33:15 hr 6.226 0.797 0.531 0.554
F1-252-039 F1-252-039 F1-252-033 3.839 33:15 hr 5.68 0.858 0.572 0.624
F1-261-003 F1-261-003 F1-261-004 3.822 33:14 hr 7.57 0.76 0.608 0.686
F1-261-004 F1-261-004 F1-252-039 3.823 33:13 hr 7.232 0.706 0.471 0.451
F1-261-009 F1-261-009 F1-261-003 3.825 33:00 hr 4.823 1.25 1 1.095
F1-261-026 F1-261-026 F1-261-009 3.834 33:00 hr 4.834 1.25 1 1.098
F1-261-040 F1-261-040 F1-261-026 3.839 33:01 hr 4.84 1.25 1 1.102
F1-261-048 F1-261-048 F1-261-040 3.829 33:01 hr 4.827 1.25 1 1.099
F1-261-058 F1-261-058 F1-261-048 3.834 33:01 hr 6.368 0.887 0.71 0.852
F1-261-064 F1-261-064 F1-261-058 3.834 33:01 hr 5.987 0.941 0.753 0.916
F1-261-070 F1-261-070 F1-261-064 3.81 33:00 hr 5.982 0.936 0.749 0.91
F1-261-075 F1-261-075 F1-261-070 3.802 33:00 hr 4.793 1.25 1 1.041
F1-261-078 F1-261-078 F1-261-075 3.735 33:01 hr 4.71 1.25 1 1.023
F1-261-081 F1-261-081 F1-261-078 3.719 33:01 hr 4.689 1.25 1 1.196
F1-261-089 F1-261-089 F1-261-081 3.712 33:01 hr 4.68 1.25 1 1.194
F1-261-095 F1-261-095 F1-261-089 3.69 33:01 hr 4.652 1.25 1 1.182
F1-261-097 F1-261-097 F1-261-095 3.691 33:00 hr 4.654 1.25 1 1.183
F1-261-106 F1-261-106 F1-261-097 3.688 33:00 hr 4.65 1.25 1 1.181
F1-271-101 F1-271-101 F1-271-103 0.893 32:21 hr 2.313 0.612 0.489 0.482
F1-271-103 F1-271-103 E4-271-058 1.029 32:30 hr 2.808 0.588 0.47 0.45
F2-202-001 F2-202-001 F2-202-023 0.585 32:45 hr 4.271 0.286 0.229 0.115
F2-202-002 F2-202-002 F2-202-007 0.624 32:45 hr 4.297 0.298 0.239 0.125
F2-202-003 F2-202-003 F2-202-005 0.6 32:45 hr 4.373 0.287 0.229 0.115
F2-202-004 F2-202-004 F2-202-006 0.642 32:45 hr 4.209 0.309 0.247 0.134
F2-202-005 F2-202-005 F2-202-002 0.607 32:45 hr 4.494 0.283 0.227 0.113
F2-202-006 F2-202-006 F2-202-024 0.649 32:45 hr 5.69 0.252 0.201 0.089
F2-202-007 F2-202-007 F2-202-004 0.64 32:44 hr 4.57 0.291 0.233 0.119
F2-202-023 F2-202-023 F2-202-003 0.591 32:45 hr 3.961 0.304 0.243 0.13
F2-202-024 F2-202-024 F3-202-006 0.652 32:45 hr 4.844 0.283 0.226 0.112
F2-231-004 F2-231-004 F3-231-015 32.039 37:05 hr 3.117 4.5 1 1.011
F2-231-010 F2-231-010 F2-231-004 31.791 37:04 hr 4.458 2.946 0.655 0.764
F2-231-016 F2-231-016 F2-231-010 29.285 36:31 hr 4.382 2.786 0.619 0.704
F2-231-023 F2-231-023 F2-231-016 29.287 36:30 hr 4.217 2.879 0.64 0.739
F2-231-024 F2-231-024 F2-231-010 3.575 33:37 hr 2.3 1.75 1 1.158
F2-232-002 F2-232-002 F2-232-003 2.652 33:44 hr 3.542 0.935 0.623 0.712
F2-232-003 F2-232-003 F2-232-004 2.691 33:44 hr 3.516 0.953 0.635 0.732

9/30/2009 177 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

F2-232-004 F2-232-004 F2-232-005 2.723 33:43 hr 3.522 0.961 0.641 0.741
F2-232-005 F2-232-005 F2-232-006 2.747 33:46 hr 3.436 0.99 0.66 0.773
F2-232-006 F2-232-006 F1-232-014 2.795 33:46 hr 3.711 0.94 0.627 0.717
F2-232-007 F2-232-007 F2-232-002 2.635 33:32 hr 3.063 1.057 0.705 0.845
F2-242-055 F2-242-055 F1-241-110 0.828 32:36 hr 2.306 0.578 0.463 0.437
F2-242-056 F2-242-056 F2-242-055 0.792 32:34 hr 2.425 0.538 0.431 0.385
F2-251-012 F2-251-012 F2-251-028 1.929 32:30 hr 4.509 0.664 0.531 0.553
F2-251-016 F2-251-016 F2-251-017 1.945 32:46 hr 4.417 0.679 0.544 0.575
F2-251-017 F2-251-017 F2-252-027 1.957 32:45 hr 4.555 0.666 0.533 0.556
F2-251-018 F2-251-018 F1-251-050 2.053 32:46 hr 4.749 0.669 0.535 0.56
F2-251-028 F2-251-028 F2-251-016 1.94 32:31 hr 4.516 0.666 0.533 0.556
F2-252-027 F2-252-027 F2-251-018 2.036 32:45 hr 4.595 0.683 0.546 0.579
F2-261-053 F2-261-053 F1-261-106 3.412 33:01 hr 6.673 0.768 0.615 0.697
F2-262-011 F2-262-011 F2-261-053 3.416 33:02 hr 5.758 0.875 0.7 0.838
F2-262-017 F2-262-017 F2-262-011 3.374 33:00 hr 6.902 0.74 0.592 0.658
F2-262-020 F2-262-020 F2-262-017 3.374 33:00 hr 6.902 0.74 0.592 0.658
F2-262-029 F2-262-029 F2-262-020 3.385 33:01 hr 6.012 0.835 0.668 0.786
F2-262-032 F2-262-032 F2-262-029 3.387 33:01 hr 4.271 1.25 1 1.248
F2-262-038 F2-262-038 F2-262-032 3.335 33:01 hr 5.06 0.968 0.775 0.945
F3-202-006 F3-202-006 F3-202-007 0.664 32:44 hr 4.421 0.305 0.244 0.131
F3-202-007 F3-202-007 F3-211-010 0.688 32:45 hr 4.469 0.311 0.249 0.136
F3-211-010 F3-211-010 F3-211-011 0.726 32:45 hr 4.917 0.302 0.241 0.128
F3-211-011 F3-211-011 F3-211-012 0.729 32:45 hr 4.565 0.319 0.255 0.143
F3-211-012 F3-211-012 F3-211-013 0.78 32:44 hr 4.773 0.324 0.259 0.147
F3-211-013 F3-211-013 F4-211-002 0.785 32:44 hr 4.612 0.334 0.267 0.156
F3-222-007 F3-222-007 F3-222-019 32.015 37:19 hr 4.321 3.047 0.677 0.801
F3-222-008 F3-222-008 F3-222-007 32.022 37:18 hr 4.234 3.104 0.69 0.821

F3-222-008A F3-222-020 F3-222-008 32.024 37:16 hr 4.569 2.902 0.645 0.748
F3-222-019 F3-222-019 F4-222-013 32.003 37:18 hr 4.145 3.164 0.703 0.842
F3-231-015 F3-231-015 F3-222-020 32.024 37:04 hr 3.115 4.5 1 1.01
F3-232-001 F3-232-001 F2-232-007 2.617 33:44 hr 3.716 0.888 0.592 0.658
F3-232-002 F3-232-002 F3-232-001 2.588 33:32 hr 3.213 0.996 0.664 0.78
F3-232-003 F3-232-003 F3-232-002 2.587 33:32 hr 3.315 0.969 0.646 0.75
F3-232-004 F3-232-004 F3-232-005 2.19 33:45 hr 3.8 0.755 0.504 0.506
F3-232-005 F3-232-005 F3-232-006 2.252 33:42 hr 3.342 0.856 0.571 0.622
F3-232-006 F3-232-006 F3-232-007 2.33 33:31 hr 3.881 0.78 0.52 0.534
F3-232-007 F3-232-007 F3-232-003 2.58 33:30 hr 5.935 0.608 0.406 0.346
F3-241-004 F3-241-004 F3-242-011 0.544 32:30 hr 3.551 0.31 0.248 0.134
F3-241-005 F3-241-005 F3-241-004 0.551 32:32 hr 2.09 0.458 0.367 0.287
F3-241-006 F3-241-006 F3-241-005 0.465 32:32 hr 2.114 0.401 0.321 0.223
F3-242-010 F3-242-010 F2-242-056 0.731 32:34 hr 2.242 0.537 0.43 0.384
F3-242-011 F3-242-011 F3-242-010 0.644 32:33 hr 2.193 0.497 0.397 0.333
F3-251-023 F3-251-023 F3-251-082 1.531 33:02 hr 4.189 0.587 0.469 0.448
F3-251-024 F3-251-024 F2-251-012 1.956 32:32 hr 4.042 0.733 0.587 0.649
F3-251-082 F3-251-082 F3-251-024 1.569 33:00 hr 5.548 0.483 0.386 0.316
F3-252-001 F3-252-001 F3-252-003 1.47 33:00 hr 4.777 0.515 0.412 0.355
F3-252-003 F3-252-003 F3-251-023 1.523 33:00 hr 4.822 0.525 0.42 0.368
F3-262-038 F3-262-038 F2-262-038 3.317 33:00 hr 6.179 0.801 0.641 0.741
F3-262-052 F3-262-052 F3-262-038 3.329 32:48 hr 4.197 1.25 1 1.236
F3-262-057 F3-262-057 F3-262-052 3.323 32:46 hr 6.129 0.808 0.646 0.75
F3-262-063 F3-262-063 F3-262-057 3.183 32:46 hr 7.756 0.642 0.514 0.523
F3-271-152 F3-271-152 F3-262-074 3.142 32:46 hr 3.961 1.25 1 1.059

F3-271-152A F3-262-074 F3-262-063 3.197 32:47 hr 4.031 1.25 1 1.174
F3-271-153 F3-271-153 F3-271-152 3.115 32:45 hr 7.081 0.679 0.543 0.574
F4-0232-BV F4-0232-BV F4-232-004 2.119 33:45 hr 2.307 1.124 0.75 0.911

9/30/2009 178 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

F4-211-002 F4-211-002 F4-211-003 0.791 32:44 hr 5.407 0.3 0.24 0.126
F4-211-003 F4-211-003 F4-211-015 0.793 32:44 hr 5.152 0.311 0.249 0.136
F4-211-004 F4-211-004 F4-211-005 0.801 32:44 hr 8.299 0.224 0.179 0.07
F4-211-005 F4-211-005 F4-211-013 0.807 32:44 hr 5.684 0.293 0.235 0.121
F4-211-006 F4-211-006 F4-211-007 0.837 32:45 hr 3.497 0.427 0.341 0.251
F4-211-007 F4-211-007 G1-211-003 0.843 32:45 hr 4.773 0.343 0.274 0.165
F4-211-013 F4-211-013 F4-211-014 0.827 32:44 hr 7.15 0.254 0.203 0.091
F4-211-014 F4-211-014 F4-211-006 0.833 32:45 hr 4.061 0.382 0.305 0.203
F4-211-015 F4-211-015 F4-211-004 0.796 32:44 hr 5.159 0.311 0.249 0.136
F4-221-022 F4-221-022 G1-221-029 32.007 37:33 hr 4.763 2.799 0.622 0.709
F4-222-003 F4-222-003 F4-221-022 32.012 37:33 hr 4.238 3.101 0.689 0.82
F4-222-013 F4-222-013 F4-222-003 32.015 37:18 hr 4.539 2.918 0.648 0.754
F4-232-004 F4-232-004 F4-232-005 2.134 33:46 hr 2.378 1.1 0.733 0.888
F4-232-005 F4-232-005 F4-232-006 2.14 33:45 hr 4.28 0.676 0.451 0.418
F4-232-006 F4-232-006 F3-232-004 2.148 33:46 hr 3.442 0.805 0.536 0.562
F4-241-002 F4-241-002 G1-241-001 2.013 33:41 hr 5.401 0.543 0.362 0.28
F4-241-003 F4-241-003 F4-241-002 2.012 33:32 hr 3.714 0.72 0.48 0.466
F4-241-004 F4-241-004 F4-241-003 2.008 33:33 hr 3.31 0.787 0.525 0.542
F4-241-005 F4-241-005 F4-241-004 2.007 33:32 hr 3.494 0.753 0.502 0.504
F4-241-006 F4-241-006 F4-241-005 1.963 33:32 hr 4.359 0.625 0.417 0.363
F4-241-007 F4-241-007 F4-241-006 1.92 33:32 hr 3.729 0.692 0.461 0.435
F4-241-008 F4-241-008 F4-241-007 1.815 33:32 hr 3.512 0.694 0.463 0.437
F4-241-009 F4-241-009 F3-241-006 0.379 32:32 hr 1.902 0.374 0.299 0.195
F4-241-010 F4-241-010 F4-241-009 0.289 32:31 hr 1.809 0.32 0.256 0.143
F4-241-011 F4-241-011 F4-241-010 0.191 32:18 hr 1.753 0.244 0.195 0.083
F4-251-016 F4-251-016 F4-251-022 1.451 33:01 hr 4.613 0.523 0.418 0.366
F4-251-022 F4-251-022 F4-251-023 1.454 33:01 hr 4.523 0.532 0.425 0.377
F4-251-023 F4-251-023 F4-252-003 1.468 33:01 hr 4.315 0.555 0.444 0.407
F4-252-003 F4-252-003 F3-252-001 1.47 33:02 hr 4.333 0.554 0.443 0.405
F4-252-005 F4-252-005 F4-251-016 1.405 33:01 hr 4.717 0.502 0.402 0.339
F4-271-034 G1-271-007 F4-271-034 3.073 32:30 hr 5.678 0.807 0.645 0.748

F4-271-034A F4-271-034 F4-271-075 3.077 32:30 hr 5.455 0.836 0.669 0.788
F4-271-069 F4-271-069 F4-271-073 3.066 32:32 hr 5.246 0.863 0.691 0.823
F4-271-070 F4-271-070 F3-271-153 3.142 32:47 hr 5.683 0.822 0.657 0.769
F4-271-072 F4-271-072 F4-271-070 3.12 32:48 hr 3.933 1.25 1 1.083
F4-271-073 F4-271-073 F4-271-072 3.072 32:47 hr 6.061 0.763 0.61 0.689
F4-271-075 F4-271-075 F4-271-069 3.081 32:31 hr 5.457 0.837 0.67 0.789
G1-211-003 G1-211-003 9010 1.262 32:33 hr 2.099 0.886 0.709 0.851
G1-221-001 G1-221-001 G2-212-041 32.642 37:35 hr 3.176 4.5 1 1.1
G1-221-005 G1-221-005 G1-221-001 32.646 37:33 hr 5.054 2.707 0.602 0.675
G1-221-010 G1-221-010 G1-221-005 32.648 37:32 hr 4.781 2.837 0.63 0.724
G1-221-029 G1-221-029 G1-221-010 31.999 37:34 hr 3.808 3.428 0.762 0.928
G1-232-012 G1-232-012 F4-0232-BV 2.094 33:34 hr 2.862 0.917 0.611 0.691
G1-241-001 G1-241-001 G1-232-012 2.013 33:43 hr 8.595 0.388 0.259 0.147
G1-241-002 G1-241-002 F4-241-008 1.71 33:30 hr 3.779 0.627 0.418 0.365
G1-242-001 G1-242-001 G1-241-002 0.51 32:36 hr 2.306 0.501 0.601 0.673
G1-242-006 G1-242-006 G1-242-001 0.506 32:33 hr 2.396 0.482 0.578 0.635
G1-242-014 G1-242-014 G1-242-006 0.494 32:33 hr 2.562 0.447 0.537 0.563
G1-242-025 G1-242-025 G1-242-014 0.485 32:32 hr 2.615 0.434 0.52 0.535
G1-242-028 G1-242-028 G1-242-025 0.225 32:29 hr 2.134 0.282 0.339 0.247
G1-242-038 G1-242-038 G1-242-028 0.222 32:33 hr 1.893 0.305 0.367 0.287
G1-242-045 G1-242-045 G1-242-038 0.203 32:19 hr 1.894 0.286 0.344 0.254
G1-252-004 G1-252-004 G1-252-005 1.33 33:01 hr 4.72 0.543 0.543 0.574
G1-252-005 G1-252-005 F4-252-005 1.376 33:02 hr 3.996 0.56 0.448 0.414
G1-252-006 G1-252-006 G1-252-004 1.326 33:00 hr 3.973 0.625 0.625 0.714

9/30/2009 179 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

G1-252-007 G1-252-007 G1-252-006 1.305 33:01 hr 3.761 0.646 0.646 0.75
G1-252-008 G1-252-008 G1-252-007 1.266 33:00 hr 4.071 0.589 0.589 0.653
G1-252-009 G1-252-009 G1-252-008 1.263 32:58 hr 4.027 0.593 0.593 0.66
G1-252-011 G1-252-011 G1-252-009 1.265 32:46 hr 3.764 0.629 0.629 0.721
G1-271-007 G1-271-013 G1-271-007 3.05 32:30 hr 5.668 0.803 0.642 0.743
G1-271-013 G1-271-030 G1-271-013 3.069 32:30 hr 5.678 0.806 0.645 0.747
G1-271-030 G1-271-041 G1-271-030 3.109 32:31 hr 4.527 1.01 0.808 0.987
G1-271-042 G1-271-047 G1-271-042 2.777 32:30 hr 4.265 0.956 0.765 0.933
G1-271-047 G1-272-045 G1-271-047 2.803 32:31 hr 6.432 0.674 0.539 0.567
G1-272-045 G1-272-065 G1-272-045 2.742 32:33 hr 4.435 0.909 0.728 0.879
G1-272-065 G1-272-066 G1-272-065 2.687 32:30 hr 4.422 0.895 0.716 0.862
G1-272-066 G2-272-001 G1-272-066 2.687 32:30 hr 4.422 0.895 0.716 0.862
G2-212-001 G2-212-001 G3-212-007 9.918 37:43 hr 2.357 1.929 0.429 0.382
G2-212-002 G2-212-003 G2-212-002 32.751 37:44 hr 6.355 2.255 0.501 0.502

G2-212-002A G2-212-002 G2-212-001 32.75 37:47 hr 3.668 3.649 0.811 0.99
G2-212-014A G2-212-014 G2-212-003 6.304 05:30 hr 5.519 1.5 1 1
G2-212-015 G2-212-015 G2-212-014 32.727 37:44 hr 6.021 2.352 0.523 0.539
G2-212-032 G2-212-032 G2-212-047 32.73 37:45 hr 4.653 2.911 0.647 0.751
G2-212-035 G2-212-035 G2-212-032 32.731 37:45 hr 4.317 3.111 0.691 0.824
G2-212-038 G2-212-038 G2-212-035 32.732 37:45 hr 4.57 2.958 0.657 0.768
G2-212-041 G2-212-041 G2-212-038 32.733 37:45 hr 3.739 3.574 0.794 0.97
G2-212-047 G2-212-047 G2-212-015 32.728 37:45 hr 3.689 3.624 0.805 0.984
G2-252-043 G2-252-043 G2-252-045 1.183 32:46 hr 4.042 0.56 0.56 0.603
G2-252-044 G2-252-044 G2-252-043 1.197 32:47 hr 3.825 0.592 0.592 0.658
G2-252-045 G2-252-045 G1-252-011 1.235 32:46 hr 3.968 0.589 0.589 0.654
G2-252-046 G2-252-046 G2-252-044 1.202 32:47 hr 3.917 0.582 0.582 0.641
G2-252-047 G2-252-047 G2-252-046 1.193 32:46 hr 5.998 0.415 0.415 0.36
G2-272-014 G2-272-014 G2-272-001 2.722 32:32 hr 4.309 0.929 0.743 0.902
G2-272-036 G2-272-036 G2-272-014 2.705 32:31 hr 4.233 0.939 0.751 0.913
G2-272-049 G2-272-049 G2-272-036 2.644 32:31 hr 4.235 0.918 0.734 0.889
G2-272-055 G2-272-055 G2-272-049 2.543 32:30 hr 3.778 0.989 0.791 0.967
G2-272-068 G2-272-068 G2-272-055 2.103 32:30 hr 3.684 0.845 0.676 0.8
G2-272-080 G2-272-080 G2-272-068 2.016 32:16 hr 5.542 0.584 0.467 0.445
G3-211-015 G3-211-015 G3-211-018 38.138 37:47 hr 4.814 3.239 0.72 0.868
G3-211-018 G3-211-018 G3-211-017 38.044 37:46 hr 4.81 3.235 0.719 0.866
G3-212-006 G3-212-006 G3-212-007 3.279 32:15 hr 8.033 0.639 0.512 0.52
G3-212-007 G3-212-007 G3-211-015 13.192 37:47 hr 2.476 2.315 0.514 0.525
G3-252-026 G3-252-026 G3-252-028 1.119 32:46 hr 4.663 0.479 0.479 0.464
G3-252-027 G3-252-027 G3-252-026 1.121 32:45 hr 7.465 0.337 0.337 0.244
G3-252-028 G3-252-028 G3-252-029 1.117 32:45 hr 3.723 0.572 0.572 0.623
G3-252-029 G3-252-029 G2-252-047 1.196 32:46 hr 3.888 0.584 0.584 0.644
G3-252-030 G3-252-030 G3-252-027 1.123 32:45 hr 6.873 0.358 0.358 0.274
G3-252-031 G3-252-031 G3-252-030 1.12 32:46 hr 3.933 0.548 0.548 0.582
G3-252-032 G3-252-032 G3-252-031 1.105 32:32 hr 3.604 0.582 0.582 0.641
G4-252-008 G4-252-008 G3-252-032 1.11 32:30 hr 3.957 0.541 0.541 0.571

G4-252-008A G4-261-001 G4-252-008 0.954 32:45 hr 3.811 0.495 0.495 0.491
G4-261-008 G4-261-008 G4-261-015 0.973 32:31 hr 4.488 0.492 0.591 0.656
G4-261-015 G4-261-015 G4-261-016 0.968 32:31 hr 3.074 0.595 0.595 0.663
G4-261-016 G4-261-016 G4-261-017 0.954 32:31 hr 2.629 0.672 0.672 0.793
G4-261-017 G4-261-017 G4-261-029 0.949 32:30 hr 6.463 0.331 0.331 0.237
G4-261-018 G4-261-018 G4-261-020 0.946 32:31 hr 3.625 0.511 0.511 0.519
G4-261-020 G4-261-020 G4-261-021 0.946 32:45 hr 3.75 0.498 0.498 0.496
G4-261-021 G4-261-021 G4-261-001 0.954 32:45 hr 3.915 0.484 0.484 0.473
G4-261-029 G4-261-029 G4-261-018 0.956 32:32 hr 3.558 0.523 0.523 0.539
H1-261-006 H1-261-006 H1-261-025 0.85 32:30 hr 3.948 0.489 0.587 0.65

9/30/2009 180 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Future Recommendation System PWWF Run - Gravity Main Output

ID From 
Manhole To Manhole Maximum 

Flow (mgd)

Maximum 
Flow Time 

(hour)

Maximum 
Velocity (ft/s)

Maximum 
Water Depth 

(ft)

Maximum 
d/D

Maximum 
q/Q

H1-261-008 H1-261-008 H1-261-009 0.896 32:29 hr 6.679 0.338 0.405 0.345
H1-261-009 H1-261-009 H1-261-010 0.904 32:31 hr 4.808 0.439 0.526 0.545
H1-261-010 H1-261-010 H1-261-011 0.919 32:32 hr 4.241 0.492 0.591 0.656
H1-261-011 H1-261-011 H1-261-012 0.948 32:31 hr 4.854 0.452 0.542 0.573
H1-261-012 H1-261-012 H1-261-015 0.948 32:31 hr 4.365 0.493 0.592 0.658
H1-261-015 H1-261-015 G4-261-008 0.971 32:30 hr 4.302 0.509 0.611 0.69
H1-261-025 H1-261-025 H1-261-008 0.861 32:30 hr 4.61 0.436 0.524 0.54
H1-262-023 H1-262-023 H1-261-006 0.825 32:17 hr 4.209 0.454 0.544 0.576

9/30/2009 181 of 181
Future Rec PWWF Output,

Appendix 4B GJ Model Input and Output Data 9_29_09.xls



Appendix 6A 
 

Capital Cost Detail 
 



Appendix TM6-A
Capital Cost Detail

Trunk Extensions (updated by KCB on 07/25/09)

Name Diameter Length Unit Cost Total Cost Comment
($/in-dia/ft) ($)

22 Road 8 5,300 18 763,200
10 3,100 18 558,000
12 3,500 18 756,000
21 2,800 18 1,058,400

23 Road 8 3,850 18 554,400
10 1,350 18 243,000
12 3,650 18 788,400
15 5,200 18 1,404,000
18 2,950 18 955,800

241/2 Road 8 4,100 18 590,400
10 1,200 18 216,000
12 2,300 18 496,800

29 Road 15 9,250 18 2,497,500
18 11,750 18 3,807,000
24 8,900 18 3,844,800

G Road 12 5,200 18 1,123,200
I-70 8 9,700 18 1,396,800

12 3,700 18 799,200
15 3,600 18 972,000

22,824,900

Improvement Lines (updated by KCB on 08/02/09)

Name Diameter Length Unit Cost Total Cost Comment
($/in-dia/ft) ($)

Rood Ave 21 7,900 18 2,986,200 Parallel line
Colorado Ave 15 3,650 18 985,500 Parallel line
Connected Lakes 12 3,000 18 648,000 Replace with larger diameter

8 3,550 18 511,200 Force Main
LS 350,000 Replace with 1300 gpm LS

Crosby Ave 27 400 18 194,400 Replace with larger diameter
Orchard Mesa 15 4,600 18 1,242,000 Replace with larger diameter

24 3,500 18 1,512,000 Replace with larger diameter
30 7,250 18 3,915,000 Replace with larger diameter

Southside 30 6,400 18 3,456,000 Replace with larger diameter
36 6,500 18 4,212,000 Replace with larger diameter

Paradise Hills 10 1,550 18 279,000 Replace with larger diameter
12 300 18 64,800 Replace with larger diameter

24 Road 18 8,800 18 2,851,200 Replace with larger diameter
Ridges LS Abandonment 8 2,900 18 417,600 New line 
  and pipeline reroute 12 4,300 18 928,800 New line 
River Rd 36 650 18 421,200 Parallel line

Total 65,250 24,974,900

8/4/2009 Cost Summary,Buildout Extension Inverts.xls


	2008 Comp WW Basin Study.pdf
	Table of Contents
	Abbreviations and Acronyms
	Tech Memo1
	Tech Memo2
	Tech Memo3
	Tech Memo4
	Tech Memo5
	Tech Memo6
	Tech Memo7
	Figure TM 3-3
	Figure TM 6-3 and 6-4
	Figure TM5-1
	Figures TM4-1 to 4-3
	FigureTM1-1 201PlanningArea
	FigureTM2-1 ModeledSys
	FigureTM2-2 FutureModeledCollectionSystem
	FigureTM3-1 TAZExisting201Basins
	FigureTM3-2 FlowMonitorLargeProducers
	FigureTM3-4 FutSAFutBasinFutLU
	FigureTM4-4 ExistingSysCapWetWeatherPeakFlow
	FigureTM4-5 FutureModeledExtensions
	FigureTM4-6 FutSysCapWetWeatherPeakFlow
	FigureTM4-7 WatchListImprovements
	FigureTM6-1RecommendedImprovements
	FigureTM6-2 AlternativeAlignments
	Appendix TM2A
	Appendix TM3A
	Appendix TM3B
	Appendix TM4A
	Appendix TM4B Figures
	Appendix TM4B
	Appendix TM6A




